CONTRACT F41689-97-C0509
Modification A00029

. _ _ TECHNICAL EXHIBIT 5E
GOVERNMENT FURNISHED COMMON HAND TOOLS

AND SPECIAL TOOLS

TE-5E-1




TNRM, 163EL, 9030M

WARRANTY
ITEMNO NOUN QTY| TOOLBOX | WORKCENTER ITEM
1 BALL PEEN HAMMER 1 163EL ENVR
2 CASE 1 163EL ENVR
3 DIAGONAL CUTTER 4" 1 163EL ENVR
4 DIAGONAL CUTTER 6" 1 163EL ENVR
5 DIGITAL METER FLUKE 1 163EL ENVR
6 FOLDING KNIFE 1 163EL ENVR
7 HEMOSTAT 1 163EL ENVR
8 HEX DRIVER SET 20PIECE 1 163EL ENVR
9 NUT DRIVER SET 10PIECE 1 163EL ENVR
10 NUT DRIVER SET 10PIECE 1 163EL ENVR
11 OFFSET RATCHET KIT 6PIECE 1 163EL ENVR
12 PLIER, ADJUSTABLE 5.5" 1 163EL ENVR
13 PLIER, CHANNEL LOCK 7" 1 163EL ENVR
14 PLIER, NEEDLE NOSE 6.5" 1 163EL ENVR
15 PLIER, NEEDLE NOSE 8" 1 163EL ENVR
16 PLIER,NEEDLE NOSE 5.5" 1 163EL ENVR
17 SCDR, COMMON 2" 2 163EL ENVR
18 SCDR, COMMON 4" 1 163EL ENVR
19 SCDR, COMMON 5" 1 163EL ENVR
20 SCDR, DOUBLE END 1 PIECE 1 163EL ENVR
21 SCDR, PHILLIPS 1" 1 163EL . ENVR
22 SCDR,COM. 10" X 1/4" 1 163EL ENVR
23 SCDR,COM. 10.5" X 3/8" 1 163EL ENVR
24 SCDR,COM. 12.5" X 3/8" 1 163EL - ENVR
25 SCDR,COM. 8" X 1/4" 1 163EL ENVR
26 SCDR,COM. 8" X 1/8" 1 163EL ENVR
27 SCDR,COM. 8" X 3/16" 1 163EL ENVR
28 SCDR,COM. 9.5" X 3/16"I/S 1 163EL ENVR
29 SCDR,COMMON 65" 1 163EL ENVR
30 SCDR,PHILLIPS 4.5" X #0 1 163EL ENVR
31 SCDR,PHILLIPS 7" X #1 1 163EL ENVR
32 SCDR,PHILLIPS 10" X #2 1 163EL ENVR
33 SCREWDRIVER SET S8PIECE 1 163EL ENVR
34 SCREWDRIVER SET 11PIECE 1 163EL ENVR
35 SCREWDRIVER, BIT SET 5PIECE 1 163EL ENVR
36 SHEARS 6.5" 1 163EL ENVR
37 SOCKET SET 1/4 DR 17 PIECE 1 163EL ENVR
38 SOLDERING IRON 1 163EL - ENVR
39 TIE STRAP INSTALL TOOL 1 163EL ENVR
40 TOOL HOLDER 2 163EL ENVR
41 WIRE CRIMPPERS 8" 2 163EL ENVR
42 WIRE STRIPPER 5" 2 163EL ENVR
43 WRENCH, ADJUSTABLE 6" 1 163EL

d& 2o S XK

QQQL% AL

Contract F41689-97-C0509

N — §

Fravhi<ovdlm

. Page 1
Modification A00029

8/13/99

TE-SIF 3




DRAWER 1

DRAWER 2

" SENSOR TOOL BOX 4351-5

NOUN

Tool chest, roll around 7 drawer, locking

Lanyard

Forceps, solder curve
Ruler

Scribe

Forceps, solder flat
Screwdriver, common
Screwdriver, common
Screwdriver, common
Screwdriver, common
Screwdriver, common
Screwdriver, cornmon
Screwdriver, common
Screwdriver, common
Screwdriver, common
Screwdriver, electronic
Screwdriver, electronic
Screwdriver, electronic
Screwdriver, electronic
Screwdriver, electronic
Screwdriver, phillips #1
Screwdriver, phillips #1
Screwdriver, phillips #0
Screwdriver, phillips #2
Screwdriver, phillips #2
Screwdriver, phillips #2
Screwdriver, phillips #2
Screwdriver, phillips #3
Screwdriver, phillips
Tweaker

Tweezers, straight
Tweezers, curved

Knife

Tape Measure

Lock w/key

T-handle
T-handle
T-handle
T-handle
T-handle
T-handle
T-handie
T-handle
T-handle
T-handle

Contract F41689-97-C0509

6

6
screw starter
11/4”

=

311

g»

g

offset

o

1.5mm
2mm

3mm

#00 phillips
#1 phillips
3”

31727
11/4”

4

g

1127
screw starter
8”

offset

10”

3/32
7/32
1/8

9/64
5/32
3/16
7/32
1/4

5/16
3/8

Modification A00029

17/08/99
NSN QTY
NSL 17
NSL 17,

TOTAL 2
5120-00-012-4016 17
5120-00-273-1965 1
5120-00-596-1543 17
5120-00-012-4013 17
5120-01-335-8563 17
5120-01-243-3296 1/
5120-00-596-8502 17
5120-00-222-8866 1/
5120-00-236-2127 17
5120-00-278-1267 1/
5120-00-227-7356 17
5120-00-022-9794 1/
5120-00-222-8846 17
NSL 1/W SNAP ON
NSL 1/W SNAP ON
NSL 1/W SNAP ON
NSL 1/W SNAP ON
NSL 1/W SNAP ON
5120-00-965-0626 17
5120-00-596-4276 1
5120-00-820-2995 1/
5120-00-234-8913 1/
5120-00-832-6219 1/
5120-00-227-7293 1/
5120-00-596-0861 1/
5120-00-965-0626 1/
5120-00-240-5228 1/
5120-00-054-4068 1/
5120-00-542-2348 1/
5120-00-565-3000 1/
5110-00-240-5944 1/
5120-00-0864988 17
NSL 1/

TOTAL 33 /
NSL 1¢
NSL 17
NSL 17
NSL 17
NSL 17
NSL 17
NSL 1/
NSL 17
NSL 17
NSL 17 /

TOTAL 10

TE-51E. lf




DRAWER3  Ball allen 05 NSL 1/W SNAP ON

Ball allen /16 NSL 1W SNAP ON
Ball allen 5/64 NSL 1“W SNAP ON
. Ball allen 3/32 NSL 1W SNAP ON
Ball allen 7/64 NSL 1'W SNAP ON
Ball allen 1/8 NSL 1YW SNAP ON
Ball allen 9/64 NSL W SNAP ON
Ball allen 5/32 NSL 1YW SNAP ON
Ball allen 3/16 NSL 1W SNAP ON
Ball allen 7/32 NSL 1'W SNAP ON
Ball allen 1/4 NSL 1'W SNAP ON
Ball alien 5/16 NSL 14 SNAP ON
Ball allen 3/8 NSL 1/W SNAP ON
Nut driver 3/8 5120-00-596-1263 1
Nut driver 11/32 5120-00-293-0796 1/
Nut driver 9/32 5120-00-277-1802 V
Nut driver 5/16 5120-00-244-2596 1/
Nut driver 7/32 5120-00-277-1801 1/
Nut driver 1/4 5120-00-241-3188 1’
Nut driver 3/16 5120-00-224-2599 1
Nut driver 5/32 5120-00-585-2149 1¢
ESD wrist strap 4 PC (W bag) 4940-01-270-0442 2/
Pen light 6230-00-635-4998 1’
Mirror, inspection OVAL : 5120-00-596-4226 1’
Mirror, inspection ROUND 5120-00-892-5709 17
File Set 14 PC (w/2 part case) 5120-00-204-2681 1/,
TOTAL 27
. DRAWER 4  Adjustable wrench 4 5120-00-240-5330 1r
Adjustable wrench 6” 5120-00-264-3795 17
Adjustable wrench 8" 5120-00-240-5328 14
Pliers 6” 5120-00-104-4155 1”
Pliers 8" 5120-00-223-7397 1’
Pliers slip joint bent nose 5120-00-181-6819 17
Locking pliers ™ 5120-00-494-1910 1/
Allen 3/4 NSL 1”
Allen 5/8 NSL 1’
Allen 9/16 NSL 1’
Allen 12 NSL 1/
Allen 716 NSL 1/
Allen 3/8 NSL 1/
Allen 5/16 NSL . 1/
Allen V4 NSL 17
Allen 7/32 NSL 17
Allen 3/18 NSL 1/
Allen 5/32 NSL 1’
Allen 9/64 NSL 1/
Allen 1/8 NSL 4
Allen 7/64 NSL 1/
Allen 3/32 NSL 1/
Wrench open end 9 PC (W/1 part case) NSL 1/
Wrench open end/box 1/4 5120-00-228-9997 1/
Wrench open end/box 11/32 5120-00-278-0342 1 //
. Wrench open end/box 3/8 5120-00-228-9501 1

Contract F41689-97-C0509 Modification A00029 TE-5E- S




DRAWER 5

DRAWER 6

Wrench open end/box
Wrench open end/box
Wrench open end/box
Wrench open end/box
Wrench open end/box
Wrench open end/box
Wrench open end/box
Wrench open end/box
Allen set

Cutters, diagonal
Extractor, ;magnetic
Mechanical fingers
Pliers, cannon plug
Pliers, diagonal cutters
Pliers, diagonal cutters
Pliers, duckbill

Pliers, needle nose
Pliers, needle nose
Pliers, needle nose
Pliers, safety wire
Fluke, DMM

Leads, DMM

Crimp, cut/strip tool

Apex

Apex

Apex to hex
Apex to hex
Apex, cross point
Apex, phillips
Apex, phillips
Apex, phillips
Apex, bit holder
Apex, bit holder
Apex, bit holder
Apex, cross point
Apex, cross point
Apex

Apex, high torque
Driver, socket
Extension
Extension
Extension

Speed handle
Speed handle
Ratchet

Ratchet

Socket

Socket

Socket

Socket

Socket

Contract F41689-97-C0509

7/16
12
9/16
5/8
11/16
3/4
13/16
713

10 PC (W/2 part case)

47

65"
5’1
g
47
bent
65"

(Wicase)

1/8”

3167

#3

#5

006

#1

#2

#3

1/4” X 1/4»
3/87 X 1/47
3/8” X 5/16
T6

10R

T20

1/4”

1/47 X 2?
1/47 X 67
3/8”X3”
3/8” drive
1/4” drive
1/4” drive
3/8” drive
1/4” X 3/8”
3/87 X 1/2”
3/8” X 3/4”
3/87 X 3/8”
3/8” X 5/8”

Modification A00029

5120-00-228-9505 1’
5120-00-228-9506 1’
5120-00-228-9507 17
5120-00-895-9571 1
5120-00-896-9572 1’
5120-00-895-9573 1/
5120-00-892-6089 1/
5120-00-895-9574 1/
NSL 1/

TOTAL 35/
5110-00-239-8253 17
5120-00-545-4268 I
5120-00-629-6258 1’
5120-00-624-8065 1’
5110-00-239-8253 17
5110-00-240-6209 17
5120-00-240-6213 1/
NSL 1/
5120-00-181-6819 1/
5120-00-247-2068 1/
5120-00-542-4171 1/
6625-01-131-8586 1/
6625-00-009-4837 27/
5120-00-319-5276 1

TOTAL 15
5120-00-640-6933 17
NSL 17/
NSL 1/
NSL 1
NSL 1’
5120-00-223-6971 1/
5120-00-595-8197 1’
5120-00-250-5576 1/
5120-00-879-3547 17
5120-00-293-0318 17/
5120-00-243-1674 17
NSL 17/
NSL 17
NSL 27/
NSL 1
5120-00-242-3256 1/
5120-00-227-8105 17
5120-00-243-7325 17
5120-00-243-1689 17/
5120-00-237-4969 1/
5120-00-240-7960 1/
5120-00-221-7957 1
5120-00-240-5364 1/
5120-00-241-3186 1
5120-00-237-0977 1
5120-00-227-6705 1/
5120-00-227-6702 1

" 5120-00-2374973 1!




Socket
Socket
Socket
Socket
Socket
Socket
Socket
Socket
Socket
Socket
Socket
Socket
Socket
Socket, deep
Socket, deep
Universal
Universal
Breaker bar
Backup wrench .
Hex driver
Hex driver
Hex driver
Hex driver
Hex driver
Hex driver
Hex driver
Hex driver
Hex driver
Hex driver
Hex driver
Hex driver
Extension

DRAWER 7 Flash light
Ball peen hammer

Rubber mallet

ICA CCA egjector tool

3/8” X 7/8”
1/4” X 3/16”
1/4” X 1/16”
1/4” X 9/32”
3/87 X 7/16”
3/87 X 9/16”
1/4” X 1/27
1/4” X 1/4”
3/8” X 11/16”
1/4” X 11/32”
1/4” X 7/32”
1/4” X 5/16”
3/8” X 13/16”
3/8” X 5/8”
3/87 X 9/16”
1/4»

3/8”

1/4”

5/16”

1/16

5/64

3/32

7/64

1/8

9/64

5/32

316

7/32

1/4

5/16

3/8
3/8”x6”

Torque wrench 050 inch Ibs
Torque meter 1-12 inch 1bs, 0-192 inch oz

Torque meter 0-75 inch Ibs
Torque meter 0-16 in oz

KEYS

5120-01-264-2387 1/
5120-00-236-2262 1‘W SNAP ON
5120-00-239-0016 1’
5120-00-235-5821 1!
5120-00-227-6703 1’
5120-00-227-6704 1
5120-00-189-8610 1/
5120-00-236-2264 1’
5120-00-232-5906 1/
5120-00-232-5704 i
5120-00-948-3214 1/
5120-00-232-5703 1/
5120-00-235-5807 1'W PROTO
NSL 1
5120-00-239-0017 i’
5120-00-243-1686 1’
5120-00-224-9215 1’
5120-00-221-1418 1/

Local Man 1/

NSL 1'W SNAP ON
NSL 1/'W SNAP ON
NSL 1’W SNAP ON
NSL 1’W SNAP ON
NSL 1'W SNAP ON
NSL 1'W SNAP ON
NSL 1'W SNAP ON
NSL 1W SNAP ON
NSL 1W SNAP ON
NSL 1'W SNAP ON
NSL 1'W SNAP ON
NSL 1’ SNAP ON
NSL 2/ ,

TOTAL 62
6230-00-264-8261 1
5120-00-061-8543 17
5120-00-243-2951 1-

NSL 1/

5120-01-396-6067 1/

NSL 1’W SNAP ON

NSL 1'W SNAP ON

NSL 1 SNAP ON
TOTAL S /

GOVERNMENT QAE: / /ﬂ/ 4) A { /7 /?;%é%’ ;; /

RAYTHEON AEROSPACE

Contract F41689-97-C0509

Modification A00029

DATE: /9 S<pT 79

TE-5E 7




MTU, 9004,F,1 8/13/99
WARRANTY
ITEM NO NOUN QTY | DRAWER NO | TOOL BOX | WORKCENTER ITEM
. V! ADAPTER 12F X 3/8 M 1 1 9004 MTU W
v 2 ADAPTER 1/4F X 3/8 M 1 1 9004 MTU w
3 ADAPTER 3/8F X 12 M 1 1 9004 MTU W
v 4 ADAPTER 3/8F X 1/4 M 1 1 9004 MTU w
v 5 APEX HOLDER 3/8 DR 2 1 9004 MTU
- 6 BIT DRILL SET 30 PIECES 1 1 9004 MTU
L7 BIT DRILL SET 61 PIECES 1 1 9004 MTU
L8 BITS APEX 2 1 9004 MTU
L9 BITS APEX HIGH TORQUE 2 1 9004 MTU
10 BREAKOVER HANDLE 1/2 DR 1 1 9004 MTU w
LTl BREAKOVER HANDLE 3/8 DR 1 1 9004 MTU w
/12 CROWSFOOT SET 3/8 DR 9 PIECES 1 1 9004 MTU W
13 CUTTER TUBING 1 1 9004 MTU
1~ 14 |DIE WITH HANDLE 10-32 1 1 9004 MTU
15 DRILL ELEC 1/4" CAP 1 1 9004 MTU
v 16 DRILL ELEC 3/8" CAP 1 1 9004 MTU
w17 DRILL HAND 1/4 " CAP 1 1 9004 MTU
18 EASY OUT AND TAP SET 15 PIECE INLUD BLOCK | 1 1 9004 MTU
19 EXTENSION 1/2 DR X 10" 1 1 9004 MTU w
20 EXTENSION 172 DR X 2" 1 1 9004 MTU
o 21 EXTENSION 1/2 DR X 5" 1 1 9004 MTU
22 EXTENSION 3/8 DR X 3" 2 1 9004 MTU
23 EXTENSION 3/8 DR X 5" 2 1 9004 MTU
24 EXTENSION 3/8 DR X 8" 1 1 9004 MTU W
. .~25  |FILE CARD 1 2. 9004 MTU
126 HANDLE SPEED 3/8" 1 1 9004 MTU w
27 HANDLE TAP LARGE 1 1 9004 MTU
L 28 KEY CHUCK 3 ! 9004 MTU
-39  [PUNCH CENTER 4" 1 1 9004 MTU
30 PUNCH HOLLOW GASKET 9PIECE 1 1 9004 MTU
31 RATCHET HANDLE 1/2 DR 1 1 9004 MTU
32 RATCHET HANDLE 3/8 DR 2 1 9004 MTU w
33 REMOVER TIRE VALVE STEM 1 1 9004 MTU
34 RETHREADER 1 1 9004 MTU
L35 SOCKET DEEP SET 7 PIECE 1/4 DR 1 1 9004 MTU 1w
36 SOCKET DEEP SET 7 PIECE 3/8 DR 1 1 9004 MTU
L37 SOCKET DEEP SET 8§ PIECE 1/2 DR 1 1 9004 MTU
38 SOCKET SET 14 PIECE 3/8 DR 1 1 9004 MTU
-39 |SOCKET SET 4 PIECE 1/2DR 1 1 9004 MTU
L-40 SOCKET UNIVERSAL 1/2 DR 1 1 9004 MTU w
| SOCKET UNIVERSAL 3/8 DR 1 1 9004 MTU W
7 42 TAP SET LARGE 5 PIECE 1 1 9004 MTU
L 43 WRENCH ALLEN 10PIECES 1 1 9004 MTU
W44 WRENCH ALLEN 11 PIECES 2 1 9004 MTU
45 WRENCH ALLEN 13 PIECES 1 1 9004 MTU
46 WRENCH ALLEN 8 PIECES 1 1 9004 MTU
v 47 WRENCH ALLEN T HANDLE 1/4 1 1 9004 MTU
'WRENCH ALLEN T HANDLE 1/8 1 1 9004 MTU

48
. bpy NG Aiden) LW) T ?Léocs B, T

Contract F41689-97-C0509 Modifican 400029

TE-5E §




ey

MTU, 9004,F,

8/13/99

=49  |WRENCH ALLEN T HANDLE 3/16 1 1 9004 MTU
,50  |WRENCH ALLEN T HANDLE 3/32 I 1 9004 MTU
,~51  |WRENCH ALLEN T HANDLE 3/8 1 1 9004 MTU
52 |WRENCH ALLEN T HANDLE 5/16 1 1 9004 MTU
153 |WRENCH ALLEN T HANDLE 5/32 1 1 9004 MTU
154  |WRENCH ALLEN T HANDLE 7/32 1 1 9004 MTU
~~55  |WRENCH ALLEN T HANDLE 7/64 1 1 9004 MTU
56 |WRENCH ALLEN T HANDLE 9/64 1 1 9004 MTU
.57  |WRENCH BRISTOL SPLINE SET 10 PIECE 1 1 9004 MTU
.—58  |WRENCHRATCHET 1/2 X 9/16 1 1 9004 MTU
59  |WRENCHRATCHET 3/8 X 7/16 1 1 9004 MTU
60  |WRENCH RATCHET 5/8 X 3/4 1 1 9004 MTU
.~61 |5 "SAFETY BLADE HOLDER 3 PIECES 1 2 . 9004 MTU
.~ 62 |BENDER TUBING 1/4 1 2 9004 MTU
.- 63  |BENDER TUBING 3/16 1 2 9004 MTU
.~ 64  |BENDER TUBING 3/8 1 2 9004 MTU
65 |CABLE CUTTER 1 2 9004 MTU
+66 FILE 3 " RATTAIL W/HANDLE 1 2 9004 MTU
~" 67  |FILE 5" SQUARE W/HANDLE P 2 9004 MTU
68  [FILE 6 " ROUND W/HANDLE 3 2 9004 MTU
~769  |FILE 6" FLAT W/HANDLE 4 2 9004 MTU
~70  [FILE 6" TRIANGLE W/HANDLE 1 2 9004 MTU
~ 1 |FILE 7" RATTAIL W/HANDLE 1 2 9004 MTU
72 |FILE 8 " RATTAIL W/HANDLE 1 2 9004 MTU
53 |FRAME HACKSAW 1 2 9004 MTU
/74 |OPENER CAN 1 2 9004 MTU
~75  |PLIERS LOCK RING 4 2 9004 MTU
76 |PLIERS SAFETY WIRE 1 2 9004 MTU
77 |PULLERS FUSE 2 2 9004 MTU
78 SCREWDRIVER COMMON 8" 2 2 9004 MTU
v"79  |SCREWDRIVER FLAT TIP 10" 2 2 9004 MTU
80  |SCREWDRIVER MODIFIED 1 2 9004 MTU
~“81  |SCREWDRIVER OFFSET COMMON 1 2 9004 MTU
~782  |SCREWDRIVER OFFSET PHILLIPS 1 2 9004 MTU
/83 |SCREWDRIVER PHILLIPS 4 X 8 2 2 9004 MTU
84  |SCREWDRIVER TORQUE #10 2 2 9004 MTU
.~85  |SCREWDRIVER TORQUE #6 1 2 9004 MTU
/86 |SCREWDRIVER TORQUE #8 2 2 9004 MTU
/ 87 |SCREWDRIVER TORQUE 1/4" 2 2 9004 MTU
/88 |SHEARS CIRCULAR CUT TIP 2 2 9004 MTU
%  |snipTIN 1 2 9004 MTU
~9  |STARTER SCREW 3 2 9004 MTU
41  |TOO SOLDERLESS TERM CRIMP 1 2 9004 MTU
/92 |TOOL CRIMPING CONNECTOR 1 2 9004 MTU
93 |TWEEZER CURVED 1 2 9004 MTU
w94  |TWEEZER STRAIGHT 1 2 9004 MTU
/95  |WRENCH ADJUSTABLE 10" 1 2 9004 MTU
/96  |WRENCH ADJUSTABLE 15" 1 2 9004 MTU
/97 |WRENCH ADJUSTABLE 8" 1 2 9004 MTU

Contract F41689-97-C0509

Modifib: 295 200020

TE-51€ 9




MTU, 9004,F |

8/13/99

58  |WRENCH FOARD 2 2 9004 MTU
99 BAR NAIL 1 3 9004 MTU
~T00 |ENGRAVER 1 3 9004 MTU
101  |GUN EMBOSSING 1 3 9004 MTU
~102  |GUNHEAT 1 3 9004 MTU
~103  |GUN SOLDER 100/140 WATT 1 3 9004 MTU
~ 104 |GUN SOLDERING 260/200 WATT 7 PIECEs 1 3 9004 MTU
105 |HOLDER SOLDER IRON 1 3 9004 MTU
+~106 [IRON DESOLDERING 2 PIECE 1 3 9004 MTU
D7 |[IRON PENCIL STYLE 1 3 9004 MTU
108  |IRON SOLDER 200 WATT 1 3 9004 MTU
109 [STAMPING METAL SET 11 PIECE 3 3 9004 MTU
110 |STAMPING METAL SET 29 PIECE 1 3 9004 MTU
LTIl |STAMPING METAL SET 30 PIECE 1 3 9004 MTU
112 |STATION SOLDERING 1 3 9004 MTU
113 [STRIPPER WIRE ELECTRIC 2 PIECE 1 3 9004 MTU
114 |TIPS SOLDERING IRON 60 WATTS 12 PIECES 1 3 9004 MTU
15 |TOOL VACUUM 1 3 9004 MTU
vTi6  |WRENCH SPANNER ADJUSTABLE 3 3 9004 MTU
/117 |WRENCHSTRAP #5 1 3 9004 MTU
~118  |XCELITE ALLEN WRENCHES 13 PIECES 1 3 9004 MTU
119 |AIRNOZZLE 1 4 9004 MTU
120 |BRUSH SPIRAL 2 4 9004 MTU
121 |BRUSH WIRE 10" 1 4 9004 MTU
/122 |BRUSH WIRE 14" 1 4 9004 MTU
123 |BRUSH WIRE DRILL ATTACHMENT 1 4 9004 MTU
124  [CHUCK AIR HIGH PRESSURE 1 4 9004 MTU
125  |CHUCK AIR LOW PRESSURE 1 4 9004 MTU
126  |DIE CRIMPING (COAX) 7 PIECE SET 1 4 9004 MTU
127  |EXTENSION UNIBER 3/8 DR X 24" 1 4 9004 MTU
/128 |FEELER GAUGE 1 4 9004 MTU
/129 |FILE WITH HANDLE 10" 1 4 9004 MTU
/130 |FILE WITH HANDLE 12" 1 4 9004 MTU
131 |FINGER MECHANICAL 1 4 9004 MTU
/132 |GAUGE TIRE 0-100 LBS 2PIECE 1 4 9004 MTU
/133 |GAUGE TIRE 0-400 LBS 5 PIECE 1 4 9004 MTU
134  |GRINDING WHEEL CLEANER 1 4 9004 MTU
-~135- |HAMMER BALLPEEN 2 4 9004 MTU
7136 |HAMMER CARPENTER 1 4 9004 MTU
137 |HAMMER SHOP 3 LBS 1 4 9004 MTU
138 |MIRROR INSPECTION 10" 1 4 9004 MTU
*" 139  |MIRROR INSPECTION 6" 1 4 9004 MTU
+140  |SAW CARPENTER 1 4 9004 MTU
v 141 |SCRIBES MACHINEST 2 4 9004 MTU
142  |SQUARE CARPENTER 1 4 9004 MTU
A4 [SQUARET 7 Ruad 1 4 9004 MTU
144  |STONE SHARPENING ) 4 9004 MTU
~145 |TAPEFISH 1 4 9004 MTU

Contract F41689-97-C0509

. Page 3
Modification A00029

TE-5E /O




MTU, 9004,F | 8/13/99
v146  |TOOL MAGNETIC RETREVAL 1 4 9004 MTU
v"147__ [BEARING INSTALLATION TOOLS (LOCAL MAN) | 3 5 9004 MTU
+~148 [BENDER CONDUIT 1" 1 5 9004 MTU
v“149  [BENDER CONDUIT 172" 1 3 9004 MTU
~150 |CHAIN TOW 12 1 5 9004 MTU
v 151  [CRIMPER TERMINAL 24" 1 5 9004 MTU
152 |cuTrTeRs BOLT 1 5 9004 MTU
~153  |GEAR PULLER 2 5 9004 MTU
»154 |[REMOVER SLIP RING 2 PIECE 1 5 9004 MTU
~155  |TRANSFORMER VARIABLE 1 5 9004 MTU
¢/ 156 |WRENCH PIPE 14" ) 5 9004 MTU
~157  |WRENCH PIPE 36" 1 5 9004 MTU
~ 158 [STRAP TIE DOWN 5 3&4 9004 MTU

ofw 17 See 99

;
f

;g%ﬁ? FrarkBud

Contract F41689-97-C0509

._Page 4
Modification A00029

TE-SE //




MTU, 9004,F | 8/13/99
: WARRANTY

ITEMNO |[NOUN QTY| DRAWERNO | TOOL BOX | WORKCENTER ITEM
+»”1  |HAMMER, BALLPEEN 1 #1 9004F MTU
2 KNIFE, PUTTY 1 #1 9004F MTU
X3 |SCREWDRIVER 8" 1 #1 9004F MTU
/4 |SCREWDRIVER, APEX 5 PIECE 1 #1 9004F MTU
/5__ |SCREWDRIVER, COMMON 3" 1 #1 9004F MTU
2% [SCREWDRIVER, COMMON 4 Yy #1 9004F MTU
X7 [SCREWDRIVER, COMMON 45" 1 #1 9004F MTU
X8  |SCREWDRIVER, COMMON 5" 1 #1 9004F MTU
X3 |SCREWDRIVER, COMMON 6" 1 41 9004F MTU
30 [SCREWDRIVER, COMMON 1 172" 1 #1 9004F MTU
X} |SCREWDRIVER, COMMON LARGE _ 10" 1 #1 9004F MTU
/)2 |SCREWDRIVER, PHILIPPS #2 X 1 1/2" 1 #1 9004F MTU
/ 13 |SCREWDRIVER PHILLIPS #0X 1 1/4" 1 #1 9004F MTU
/14  |SCREWDRIVER PHILLIPS #1 X 3" 1 #1 9004F MTU
/ )5 |SCREWDRIVER PHILLIPS #2 X 4" 1 #1 9004F MTU
{16 |SCREWDRIVER, PHILLIPS #2 X 7" 1 #1 9004F MTU
7 17 |SCREWDRIVER, RATCHET COMMON 1 #1 9004F MTU
¢ 18 |SCREWDRIVER, RATCHET PHILLIPS 1 #1 9004F MTU
/ 19 |SCREWDRIVER, REED PRINCE 1172 1 #1 9004F MTU
230 |SCREWDRIVER, REED PRINCE 3 1/2" 1 #1 9004F MTU
/21 |SCREWDRIVER, REED PRINCE (RATCHET) 1 #1 9004F MTU
/22 |WRENCH, ADJUSTABLE JAW 4 1 #2 9004F MTU
723 |WRENCH, ADJUSTABLEJAW 6" 1 #2 9004F MTU
“24  |WRENCH, ADJUSTABLE JAW 8" 1 #2 9004F MTU
/25 |WRENCH,BOXEND 1X15/16 1 # 9004F MTU
726 |WRENCH, BOXEND 1/4X9/32 1 # 9004F MTU
77  |WRENCH,BOXEND 7/8X3/4 1 #2 9004F MTU
/28 |WRENCH, BOXEND 3/16 X 13/64 1 #2 9004F MTU
729 |WRENCH, BOXEND 5/16 X 11/32 1 # 9004F MTU
/30 |WRENCH, BOX END 7/16 X 3/8 1 # 9004F MTU
/ 31 |WRENCH, BOX END 7/32 X 15/64 1 w2 9004F MTU
<32 |WRENCH, BOXEND 9/16 X 1/2 1 #2 9004F MTU
233 |WRENCH, BOXEND 11/16 X 5/8 1 ) S004F MTU
734 WRENCH, COMBINATION 1/4 1 #2 9004F MTU
35 |WRENCH, COMBINATION 18 1 2 9004F MTU
/736 |WRENCH, COMBINATION 3/8 1 w2 9004F MTU
/37 |WRENCH, COMBINATION 3/16 1 w2 9004F MTU
/38  |WRENCH. COMBINATION 5/16 1 #2 9004F MTU
/39 |WRENCH, COMBINATION 532 1 2 9004F MTU
/40 WRENCH, COMBINATION 7/32 1 #2 9004F MTU
/41 |WRENCH, COMBINATION 9/32 1 2 9004F MTU
/42 |WRENCH, COMBINATION 11732 1 2 9004F MTU
/43 WRENCH, OPENEND 1X11/8 1 #2 9004F MTU
7 44 |WRENCH, OPEN END 172 X 9716 1 2 9004F MTU
/45 |WRENCH, OPENEND 1/4 X 9/32 1 #2 9004F MTU
/46 |WRENCH, OPENEND 3/4 X 13/16 1 ) 9004F MTU
/A7 |WRENCH, OPENEND 3/8 X 7/16 2 #2 9004F MTU
7 4§ |WRENCH, OPENEND 58X 11/16 1 # 9004F MTU
7 49 |WRENCH, OPENEND 7/8 X 15/16 1 #2 9004F MTU
/50 |WRENCH, OPENEND 3/16 X 7/32 1 #2 9004F MTU

o 1
.Page 1
Contract F41689-97-C0509 Modificatibn A00029

TE-5E i /L




MTU, 9004,F,l 8/13/99

751 WRENCH, OPEN END 5/16 X 11/32 1 #2 9004F MTU
52 WRENCH, OPEN END 7/16 X 1/2 1 #2 9004F MTU
53 |CRIMPERS, WIRE 1 #3 9004F MTU
~54  |[EXTRACTOR, COTTER PIN 1 #3 9004F MTU
55 HEMOSTAT, SEIZER STRAIGHT 1 #3 9004F MTU
56 HEMOSTAT, SEIZER CURVED 1 #3 9004F MTU
57  |PLIERS, ANGLE PLUG WATER PUMP 1 #3 9004F MTU
~~58  |PLIERS, CANNON PLUG 1 #3 9004F MTU
/759 [PLIERS, DIAGONAL CUT 2 #3 9004F MTU
~ 60  [PLIERS, DUCK BILL I #3 9004F MTU
~ 61 PLIERS, NEEDLE NOSE 1 #3 9004F MTU
~62  |PLIERS, SLIP JOINT 1 #3 9004F MTU
63 |PLIERS, VISE GRIP #5 1 #3 9004F MTU
64 |PUNCH 14" 1 #3 9004F MTU
65 PUNCH 81/2" 1 #3 9004F MTU
~ 66  |SCISSORS 1 #3 9004F MTU
67 |BAG, TOOL 1 BM/SL 9004F MTU
< 68 |MIRROR, INSPECTION 1 DOOR 9004F MTU
_~69  [NUT DRIVER,SET 7 PIECE 1 DOOR 9004F MTU
70, |RATCHET, SET 1/4 DR 14 PIECE 1 DOOR 9004F MTU
»~ 71 |RULER 6" 1 DOOR 9004F MTU
12 SCREWDRIVER, JEWELER SET 7 PIECE 1 DOOR 9004F MTU
73 SOLDER IRON 1 DOOR 9004F MTU
¢ 74 |STRIPPER, WIRE 1 DOOR 9004F MTU
_~15  |TAPE 6' 1 DOOR 9004F MTU
~~T6  |EXTENSION 1/4 DR X 6" T TP/SL 9004F MTU
<71  |FILE, SWISS SET 13 PIECE 1 TP/SL 9004F MTU
78  |FLASHLIGHT 1 TP/SL 9004F MTU
19  |FLUKE METER, LEADS & CLIP 4 PIECE 1 TP/SL 9004F MTU
-8  |HANDLE, SPEED 1/4 DR 1 TP/SL 9004F MTU
~81 KNIFE, POCKET 1 TP/SL 9004F MTU
~~82  |MALLET. RAWHIDE 1 TP/SL 9004F MTU
83 PLIERS, NEEDLE NOSE CURVED 1 TP/SL 9004F MTU
<84  |PUNCH, SET 10 PIECE 1 TP/SL 9004F MTU
VT SOLDERING AIDS 2 TP/SL 9004F MTU
8  |WRENCH, ALLEN SET 12 PIECE 1 TP/SL 9004F MTU

@/Q--fQ SeP 77 M‘%/g/

Page 2 ,
Contract F41689-97-C0509 Modification A00029 TE-5E+| 3




AVIONICS TOOL BOX - 9004H 17AUG99
Bench Tool Box with 2 keys 1 /
Total=| 17 |
DRAWER NOUN QTY
1 APEX HOLDER, SCREWDRIVER 17
1 HANDLE, SCREWDRIVER 1/4 DR 17
1 HEX NUT DR 1/8 17
1 HEX NUT DR 5/32 1/
1 NUT DRIVER 1/4 17/
1 NUT DRIVER 3/8 17
1 NUT DRIVER 5/16 17
1 RATCHET, SCREWDRIVER PHILLIPS 17
1 SCREWDRIVER, COMMON 21/2" 17/
1 SCREWDRIVER, COMMON LG 5" 17
1 SCREWDRIVER, COMMON LG 6" 17/
1 SCREWDRIVER, COMMON LG 10" 1/
1 SCREWDRIVER, JEWELER 2/
1 SCREWDRIVER, PHILLIPS  #1 X 3" 17
1 SCREWDRIVER, PHILLIPS  #2 X 4" 17/
i SCREWDRIVER, PHILLIPS  #2 X 7" 1/
1 SCREWDRIVER, PHILLIPS #0 X 1 1/2" 1/
1 SCREWDRIVER, PHILLIPS #2 X1 1/2" 1/
TOTAL=[" 19/ ]
2 EXTRACTOR, COTTER PIN 17
2 HEMOSTAT, CURVED 17
2 HEMOSTAT, STRAIGHT 17
2 PLIERS, 6" 17
2 PLIERS, DIAGONAL CUT 4" 17
2 PLIERS, DIAGONAL CUT 8" 17/
2 PLIERS, DUCK BILL 17/
2 PLIERS, NEEDLE NOSE 17
2 PLIERS, NEEDLE NOSE CURVED 17
2 PLIERS, VISE GRIP 5" 17
2 SCISSORS 17,
TOTAL=] 1 7 |
3 FILE, SWISS as
3 GUAGE, FEELER 17
3 RULER 6’ (Tape) 17
3 RULER 6" (Metal) 17
3 SCRIBE 1/
3 SOLDER AID 17
3 WRENCH, ALLEN .028 17/
3 WRENCH, ALLEN .035 17
3 WRENCH, ALLEN SET (11 PC WITH CASE) 17
3 WRENCH, SPLINE SET 8 PC (with case) 17
3 XCELITE SET 15 PC (with 2 piece case) 17/
TOTAL=| 14 7 |
4 APEX HOLDER 1/4 DR 17
4 APEX HOLDER 3/8 DR 1/ f
4 BIT, ALLEN HEAD 3/16 2
Contract F41689-97-C0509 Modification A00029 TESE LY
Toolbox 9004H Sage 1




L R i ik o i R - - S S - S R N S L

oo on

[s >R RNo> RN o2 B o Re RN e p I e lR o) R o TN o2 B o> o >0 0 P RN o) e bR e > I )

BIT, ALLEN HEAD 5/32
BIT, ALLEN HEAD 9/64
BIT, HIGH TORQUE #2

BIT, HIGH TORQUE #3

BIT, TORQUE 5/16"

BIT, TORQUE #4

BIT, TORQUE #6

BIT, TORQUE #8

BIT, TORQUE #10

CROWFOOT 1/4 DR X 3/8
EXTENSION 1/4DR X 2"
EXTENSION 1/4DR X 6"
EXTENSION, FLEX1/4DR X 6
HANDLE, SPEED 3/8 DR
HANDLE,SPEED : 1/4 DR
RATCHET 1/4 DR
SOCKET, 1/4DRX1/2
SOCKET, 1/4DRX1/4
SOCKET, 1/4DR X 11/32
SOCKET, 1/4DR X 3/16
SOCKET, 1/4DRX 3/8
SOCKET, 1/4DR X5/16
SOCKET, 1/4DRX7/16
SOCKET, 1/4DRX7/32
SOCKET, 1/4DR X 9/32
SOCKET, SPLINE 1/4
UNIVERSAL 1/4 DR

TOTAL=|

FORD WRENCH 10"
PLIERS, CANNON PLUG
PLIERS, ELECTRICAL

PLIERS, SAFETY WIRE
PLIERS, SLIP JOINT

STRAP WRENCH

SWAGE-IT TOOL NO.2

TOTAL=|

RATCHET, BOXEND 1/4 X516
RATCHET, BOX END 3/8 X 7/16
WRENCH, ADJUSTABLE 6"
WRENCH, BOX END 1/4 X 9/32
WRENCH, BOX END 3/16 X 13/64
WRENCH, BOX END 5/16 X 11/32
WRENCH, BOXEND 7/16 X 3/8 OFFSET
WRENCH, BOX END 7/32 X 15/64
WRENCH, COMBINATION 1/4
WRENCH, COMBINATION 1/8
WRENCH, COMBINATION 3/8
WRENCH, COMBINATION 3/16
WRENCH, COMBINATION 5/16
WRENCH, COMBINATION 5/32
WRENCH, COMBINATION 7/32
WRENCH, COMBINATION 9/32
WRENCH, COMBINATION 11/32
WRENCH OPEN END 1/2 X 9/16

Contract F41689-97-C0509 Modification A00029

Toolbox 9004H




o m

NN NSNNSNNNNAN

6! cphtddg
Heoo : %?7% /S85<P 2%

WRENCH, OPEN END 3/8 X 7/16
WRENCH, OPEN END 5/8 X 11/16

TOTAL=| 20 7
FLASHLIGHT 17
HAMMER, BALLPEEN 1
KEY, COWL 1/
KNIFE, POCKET 1/
MAGNET, RETRIEVEL 17
MIRROR, INSPECTION SM 17
PUNCH 10" LG 1/
TOOL, RELAY REMOVAL 2/
TOOL, RELAY SOCKET 1/
TOOL, WAFER REMOVAL 17

TOTAL=| 117 |

Contract F41689-97-C0509 Modification A00029

Toolbox 9004H

/s Se/o

TE-5E / 6

Page 3




MTU, 9004,F | 8/13/99
WARRANTY

ITEMNO (NOUN QTY| DRAWERNO | TOOL BOX | WORKCENTER ITEM
~1 NUT DR 172 1 #1 90041 MTU
-2 NUT DR 1/4 1 #] 90041 MTU
~3 NUT DR 3/8 1 #1 90041 MTU
<4 NUT DR 5/16 1 #1 90041 MTU
5 NUT DR 116 1 #1 90041 MTU
6 NUT DR 11/32 1 #1 90041 MTU
-7 RATCHET, SCREWDRIVER PHILLIPS 1 #1 90041 MTU
8 SCREWDRIVER, APEX 6 PIECE 1 #1 90041 MTU
9 SCREWDRIVER, COMMON 2" 1 #1 90041 MTU
10 SCREWDRIVER, COMMON 4" 1 #1 90041 MTU
<1 SCREWDRIVER, COMMON 5" 1 #1 90041 MTU
~12 SCREWDRIVER, COMMON 6" 2 #1 90041 MTU
~ 13 SCREWDRIVER, COMMON 8" 1 #1 90041 MTU
4 SCREWDRIVER, COMMON 112" 1 #1 90041 MTU
<15 SCREWDRIVER, JEWELER .025" 1 #1 90041 MTU
~ 16 SCREWDRIVER, JEWELER .040" 1 #1 90041 MTU
17 SCREWDRIVER, JEWELER .055" 1 #1 90041 MTU
18 SCREWDRIVER, JEWELER .070" 1 #1 90041 MTU
19 SCREWDRIVER, JEWELER .080" 1 #1 90041 MTU
/20 SCREWDRIVER, JEWELER .100" 1 #1 90041 MTU
v 21 SCREWDRIVER, PHILLIPS #0 X 1 1/2" 1 #1 90041 MTU
22 SCREWDRIVER, PHILLIPS #1 X 3" 1 #] 90041 MTU
o 23 SCREWDRIVER, PHILLIPS #2 X1 1/2" 1 #1 90041 MTU
24 SCREWDRIVER, PHILLIPS #2 X 7" 1 #1 90041 MTU
25 SCREWDRIVER, RATCHET COMMON 1 #1 90041 MTU
26 SCREWDRIVER, RATCHET REED PRINCE 1 #1 90041 MTU
<27 |SCREWDRIVER, REED PRINCE 4" 1 #1 90041 MTU
728 SCREWDRIVER, REED PRINCE 1 1/2" 1 #1 90041 MTU
o 29 SOLDERING AID 1 #1 90041 MTU
30 CRIMPERS, WIRE 1 #2 90041 MTU
31 EXTRACTOR, COTTER PIN 1 #2 90041 MTU
<32 HEMOSTAT, SEIZER STRAIGHT 1 #2 90041 MTU
33 HEMOSTST, SEIZER CURVED 1 #2 90041 MTU
34 PLIERS, ANGLE WATER PUMP 1 #2 90041 MTU
~35 PLIERS, CANNON PLUG 1 #2 90041 MTU
V36 PLIERS, DIAGONAL 2 #2 90041 MTU
37 PLIERS, DUCK BILL 1 #2 90041 MTU
V38 PLIERS, NEEDLE NOSE 1 #2 90041 MTU
~39 PLIERS, SLIP JOINT 1 #2 90041 MTU
740 PLIERS, VISE GRIP 1 #2 90041 MTU
4] SCISSOR 1 #2 90041 MTU
vV a2 STRIPPER, WIRE 1 #2 90041 MTU
74 WRENCH, ADJUSTABLE JAW 4" 1 #2 90041 MTU
44 WRENCH, ADJUSTABLE JAW 6" 1 #2 90041 MTU
45 WRENCH, ADJUSTABLE JAW 8" 1 #2 90041 MTU
Vv 46 WRENCH, BOXEND 12X 9/16 1 #3 90041 MTU
+/ 47  |WRENCH, BOXEND 1/4 X 9732 1 #3 90041 MTU
r 48 WRENCH, BOXEND 3/4 X 7/8 1 #3 90041 MTU
7 49 WRENCH, BOXEND 3/8 X 7/16 1 #3 90041 MTU
/50 WRENCH, BOXEND 5/8X 11/16 1 #3 90041 MTU
7 51 WRENCH, BOX END 3/16 X 13/64 1 #3 90041 MTU
¢ 52 WRENCH, BOXEND 5/16 X 11/32 1 #3 90041 MTU
< /53 |WRENCH, BOXEND 7/32 X 15/64 1 #3 90041 MTU
7 54 WRENCH, BOX END 15/16 X 1 1 #3 90041 MTU

Contract F41689-97-C0509 Modiffo888a 1400029 TE-SE /7




MTU, 9004,F,1 8/13/99

<55 WRENCH, COMBINATION 1/4 1 #3 90041 MTU
56 WRENCH, COMBINATION /8 1 #3 90041 MTU
/57 WRENCH, COMBINATION 3/8 1 #3 90041 MTU
758 WRENCH, COMBINATION 3/16 1 #3 90041 MTU
59 WRENCH, COMBINATION 5/16 1 #3 90041 MTU
760 WRENCH, COMBINATION 5/32 1 #3 90041 MTU
7 61 WRENCH, COMBINATION 7/32 1 #3 90041 MTU
62 WRENCH, COMBINATION 9/32 1 #3 90041 MTU
63 WRENCH, COMBINATION 11732 1 #3 90041 MTU
64 WRENCH, OPENEND 1X11/8 1 #3 90041 MTU
~65 WRENCH. OPEN END 1/2 X 9/16 1 #3 90041 MTU
66 'WRENCH, OPEN END 1/4 X 9/32 1 #3 90041 MTU
67 'WRENCH, OPEN END 3/4 X 13/16 1 #3 90041 MTU
~68 WRENCH, OPEN END 3/8 X 7/16 2 #3 90041 MTU
~69 WRENCH, OPEN END 5/8 X 11/6 1 #3 90041 MTU
V70 WRENCH, OPEN END 7/16 X 172 1 #3 90041 MTU
A1 WRENCH, OPEN END 7/8 X 15/16 1 #3 90041 MTU
772 WRENCH, OPEN END 3/16 X 7/32 1 #3 90041 MTU
/73 |WRENCH, OPEN END 5/16 X 11/32 1 #3 90041 MTU
=74 BAG, TOOL 1 BM 90041 MTU
75 EXTENSION 1/4ADR X 6" 1 TP/SL 90041 MTU
76 FILE, SWISS SET 13 PIECE 1 TP/SL 90041 MTU
77 FLASHLIGHT 1 TP/SL 90041 MTU
178 FLUKE MULTIMETER W/LEADS  3PIECE 1 TP/SL 90041 MTU
v 19 HAMMER, BALLPEEN 1 TP/SL 90041 MTU
480 HANDLE, SPEED 1/4* 1 TP/SL 90041 MTU
181 KNIFE, POCKET 1 TP/SL 90041 MTU
[V 5] KNIFE, PUTTY 1 TP/SL 90041 MTU
L~83 MALLET, RAWHIDE 1 TP/SL 90041 MTU
v 84 MIRROR, INSPECTION 1 TP/SL 90041 MTU
V85 PLIERS, NEEDLE NOSE CURVED 1 TP/SL 90041 MTU
86 PUNCH 10" 1 TP/SL 90041 MTU
87 PUNCH 13 1/2° 1 TP/SL 90041 MTU
+88 PUNCH, SET 10 PIECE 1 TP/SL 90041 MTU
89 RULER 6" 1 TP/SL 90041 MTU
) SOCKET SET, 1/4 DR 14PIECE 1 TP/SL 90041 MTU
V791 SOLDER STATION MODEL EC2000 1 TP/SL 90041 MTU
92 SOLDERING AID 1 TP/SL 90041 MTU
v 93 TAPE, MEASURE 6 1 TP/SL 90041 MTU
94 WRENCH, ALLEN SET 12 PIECE 1 TP/SL 90041 MTU

O

20 e

Y9

94 ¥ 9

Contract F41689-97-C0509

Frar kb B

Modiffca#6n2A 00029

TE-S € { £~




CTK9008-1
ITEMNO| AD NOUN QTY |DRAWER TOOLBOX
1 ALLEN HEX-SOCKET TYPE BLA 9 9008-1
2 EXTENSION 99X-5 1 9008-1
3 FLASHLIGHT AA 1 9008-1
4 HANDLE, REGULAR & RATCHET 99-1 & 99-4R 2 9008-1
HEX NUTDRIVER BLADES 7 9008-1
KIT, RATCHET XL-75 6 PC 1 9008-1
KNIFE, ELECTRICIAN'S K-22 1 9008-1
MEASURING TAPE W9210ME 10 FT 1 9008-1
9 NUTDRIVER HS-14 1 9008-1
10 NUTDRIVER HS-16 1 9008-1
11 NUTDRIVER, COMBINATION DUAL 600 1 9008-1
12 COMBINATION BLADE SB1 1 9008-1
13 NUTDRIVER, MAGNETIC 8M 1 9008-1
14 NUTDRIVER, MAGNETIC 10M 1 9008-1
15 PHILLIPS SCREW BLADES 99-821 & 99-822 2 9008-1
16 PLIERS, CHAIN NOSE 59CG 1 {90081
17 PLIERS, DIAGONAL 4"X102MM 54 CG 1 | 9008-1
18 PLIERS. DIAGONAL 5"X127MM 55 CG 1 i 90081
19 PLIERS, LONG NOSE 6" X 152MM 51CG 1 9008-1
20 PLIERS, MIDGET SLIP JOINT 50CG 1 9008-1
21 PLIERS, NEEDLE NOSE 5 1/2" X 140MM 57CG 1 9008-1
22 PLIERS, UTILITY 7" X 178MM 53CG 1 { 9008-1
23 REAMER 99-38 1 . 90081
24 SCREWDRIVER, PHILLIPS SX101 1 {90081
25 SCREWDRIVER, SLOTTED R181 1 9008-1
26 SCREWDRIVER, SLOTTED R184 1 9008-1
27 SCREWDRIVER, SLOTTED R3164 1 9008-1
28 SCREWDRIVER, SLOTTED R3323 1 | 9008-1
29 SCREWDRIVER, SLOTTED S3161 1 9008-1
30 SCREWDRIVER, SLOTTED 55166 1 9008-1
31 SEIZER 1 9008-1
32 SLOTTED SCREW BLADES 99-250 & 99-811 2 i 90081
33 SNIPS, ELECTRONIC 86CG 1 90081
34 WIRE STRIPPER 1015 1 9008-1
35 WRENCH, ADJUSTABLE 46 CG 1 9008-1
TOOL CASE, TC100 ] 1 9008-1
KEY i 1 9008-1
REMOVEABLE TOP TRAY | 1 9008-1
38 REMOVEABLE BOTTOM TRAY ‘ 1 9008-1
39 PARKING SIGN 1 9008-1
40 JULIAN CALENDAR 1 9008-1
41
|

%7M (obp7S
Crcleare

Contract F41689-97-C0509

Page 1

Modification A00029

oes ]

9/15/99

TE-SE /'§




GOVERNMENT FURNISHED EQUIPMENT TYPE IV ESS LAB 9/15/99
ITEM NO A/D NOUN QTY |SERIAL NO PART NO ID/LABEL NUMBER
01 RCL METER 1 10538613 PM6303 A009987
MULTIMETER 1 448 260-7M A009150
DECADE RESISTOR i 478 250 A009478
VARIABLE FILTER 1 2379 3500 A011610
105 RESISTOR PROBE KIT 2 N/A 10020A N/A
106 FLEXIBLE TEST ARMS 1 1142A03885 11605A N/A
107 FLEXIBLE TEST ARMS 1 1142A03890 11605A N/A
108 POWER SUPPLY 1 C46012R10 HB4AM A009144
109 EXTENDER BOARDS 53 N/A I N/A N/A
110 CALCULATOR 1 3235504937 | 3281 N/A
111 TEPMERATURE ADAPTER 1 91-MA413071 | M1C-11CF H122027
112 CAL REF UNIT (FOR SOLDERING STATION) 1 N/A " WC1000 N/A
113 STOP WATCH 1 N/A MiL-8-14823 N/A
114 AC CURRENT PROBE & TERMINATION 1 N/A P&022 H112346
115 PRECISION ATTENUATOR SET 1 3279 AS.-6A A009186
116 LOC FAB ATT SET (CONTAINS 33320H & 333201) 1 N/A N/A H122102
117 HEADPHONES 1 N/A 1 Cs-7 N/A
118 TEMPERATURE/HUMIDITY RECORDER 1 508004810D CT485B EQ90847
119 MULTIMETER 1 62990769 87 H122111
120 VACUUM CLEANER 1 99332 497 N/A
121 MICROFICHE VIEWER 1 112748 3384 N/A
122 MAGNIFIER LAMP 3 N/A N/A N/A
123 TEST MOBILE (HP) 1 N/A 11178 N/A
124 EQUIPMENT RACK (WESTON) 1 N/A N/A N/A
125 ELECTRICAL FILTER 1 N/A 2640 AQ09580
126 CABLE REPAIR TOOL KIT (18 PCS) 1 N/A T200/500 H122030
127 PACE SOLDER REMOVAL TOOL 1 4718 PC20A A009750
128 HEAT GUN 1 987 10008 N/A
129 SOLDERING STATION 1 N/A EC2008A N/A
0 TERMINAL STRIPPERS 1 N/A 24819 N/A
SHOE CLEANER 1 N/A 100FJ N/A
ESD SAFE TOTE BOX W/COVER 2 N/A 4432A N/A
133 ESD SAFE TOTE BOX W/COVER 1 N/A 4425A N/A
134 ESD SAFE TOTE BOX W/COVER 2 N/A ! 4425A N/A
135 400 HZ 30A VARIAC 1 N/A i M5G3 AQ009879
136 SCOPE CART (FOR 7904) 1 N/A N/A N/A
137 EXTENSION CORD (14/3) 2 N/A N/A N/A
138 POWER QUTLET BOX 4 SOCKETS 1 N/A 977E N/A
139 POWER OUTLET BOX 6 SOCKETS 1 N/A UL620-6 N/A
140 POWER QUTLET BOX 7 SOCKETS 1 N/A PT-AQ4 N/A
141 POWER QUTLET BOX 8 SOCKETS 3 N/A UL209BC N/A
142 SCOPE CART 1 N/A 200C N/A
143 THERMOMETER 1 933 7000-2 E090933
144 PORTABLE ESD MAT 1 N/A 8501 H122133
145 PORTABLE ESD MAT 1 N/A 8501 H122134
146 PORTABLE ESD MAT 1 N/A 8501 H112390
147 COUNTER 1 2448BA06528 5335A H122172
148 PRESSURE CONTROL MONITOR 1 104 1890581000 A011577
149 POWER METER 1 1 2502A01595 4.38E+13 A009589
150 POWER MODULE 1| BO035053 TM5006 E145294
151 CALIBRATION GENERATOR 1 ,  B063913 CG5001 AQ08950
152 SINE WAVE GENERATOR 1 ! B080555 SG503 H114530
153 APC 7 VERIFICATION KIT 1 N/A 85023A N/A
154 DIRECTIONAL BRIDGE 1 2312A00447 85021A H120592
155 PULSE GENERATOR 1 2537A02425 8116A A009207
156 PEAK POWER SENSOR 1 144082 N436A A009624
157 PEAK POWER METER 1 142202 478AR10 AQ009617
Blcol— "t E Lo 55
Contract F41689-97-C0509 Modificafh'a 00029 TESE- 269




GOVERNMENT FURNISHED EQUIPMENT TYPE IV ESS LAB 9/15/99
ITEM | A/D NOUN QTY ROOM BLDG WORKCENTER |

1 ELECTRICAL EQUIPMENT RACK (HP/F16) 1 122 922 ESS [AB
CHAIRS 3 122 922 ESS LAB

DESKS 2 122 922 ESS LAB

COMPUTER WORKSTATION 1 122 922 ESS LAB

5 WORKBENCH 8 122 922 ESS LAB
6 WORKBENGCH STOOL 8 122 922 ESS LAB
7 FILING CABINET (5 DRAWER) 1 122 922 ESS LAB
B STORAGE CABINET 3 122 922 ESS LAB
9 STORAGE CABINET (CABLE) 4 122 922 ESSLAB
10 CABINET, DOUBLE GLASS DOOR 8 122 922 ESS LAB
11 CONTROLLER WORKSTATION ROLLAROUND (8502M i 122 922 ESS LAB
12 CONTROLLER (4PCS)(8902MS-3048A) 1 122 922 ESS LAB
13 CONTROLLER SYSTEM (6 PCS)(HP) 1 122 822 ESS LAB
14 FLAT BED CART 2 122 922 ESS LAB
15 STAINLESS STEEL HOSPITAL CART 2 122 922 ESS LAB
16 6 FT WOODEN LADDER 1 122 922 | ESS LAB
17 2 WHEEL DOLLY 1 122 922 | ESS LAB
18 18 DRAWER PARTS CABINET 2 122 922 | ESS LAB
19 CART, 14’x 22°x 25" ROLLARQUND CART 1 122 922 | ESS LAB
20 STEP STOOL 1 122 922 ESS LAB
21 PLASTIC SMALL PARTS CABINET 8 122 922 ESS LAB
22 EQUIPMENT RACK (SCOTCH RACK) 2 122 922 ESS LAB
23 PERSONAL LOCKER 2 122 922 ESS LAB
24 21"X28"X30" ROLLAROUND CART 1 122 922 ESS LAB
25 PARTS CABINET (SWDS) 1 122 922 | ESS LAB
26 SAFETY SHIELD 1 122 922 ESS LAB
27 BULLETIN BOARD 1 122 922 ESS LAB
28 BATTERY OPERATED CLOCK i 122 922~ | ESS LAB
29 CABLE RACK WITH FLOOR STAND 1 122 922 | ESS LAB
EYE WASH STATION i 122 932 | ESS LAB

(Zoileone

Contract F41689-97-C0509

S b G5

Modificaih'A400029

TESE- 2/




CTKS008-2 9/15/99
ITEMNO | AD NOUN QTY |DRAWER] TOOLBOX | WORKCENTER
1 BIT ALLEN HEX SCREW .050 99-20 1 9008-2 PMELTYPE I
2 BIT ALLEN HEX SCREW 1/16 99-21 1 9008-2 PMELTYPE Il
3 BIT ALLEN HEX SCREW 1/8 99-24 1 9008-2 PMELTYPE Il
4 BIT ALLEN HEX SCREW 3/16 88-26 1 8008-2 PMELTYPE Il
5 BIT ALLEN HEX SCREW 3/32 99-23 1 9008-2 PMELTYPEII
6 BIT ALLEN HEX SCREW 5/32 89-25 1 9008-2 PMELTYPE Il
7 BIT ALLEN HEX SCREW 5/64 99-22 1 8008-2 PMELTYPE I
8 BIT ALLEN HEX SCREW 7/64 99-764 1 9008-2 PMELTYPE i
9 BIT ALLEN HEX SCREW 9/64 99-964 1 9008-2 PMELTYPE Il
10 BIT BRISTOL SPLINE .076 99-65 1 9008-2 PMELTYPE I
1 BIT BRISTOL SPLINE .096 99-66 1 9008-2 PMELTYPE Ii
12 BIT BRISTOL SPLINE .111 99-67 1 9008-2 PMELTYPE Il
13 BIT BRISTOL SPLINE .145 99-68 1 9008-2 PMELTYPE Il
14 BIT BRISTOL SPLINE .183 99-69 1 9008-2 PMELTYPE (I
15 BIT, BRISTOL SPLINE .069 99-63 1 9008-2 PMELTYPE Il
16 BIT, BRISTOL SPLINE .072 99-64 1 9008-2 PMELTYPE Il
17 BIT,BRISTOL SPLINE .048 99-61 1 9008-2 PMELTYPE Il
18 BIT,BRISTOL SPLINE .060 99-62 1 9008-2 PMELTYPE Il
19 BLADE, REVERSIBLE SCREWDRIVER SB-1 1 9008-2 PMELTYPE Il
20 CUTTER, FLUSH E714CG 1 9008-2 PMELTYPE Il
21 ELECTRICIANS KNIFE, ELECTRICIANS K-22 1 9008-2 PMELTYPE If
22 EXTENSION, 4" 89-X-5 1 9008-2 PMELTYPE Il
23 EXTENSION, 7" 99-X-10 1 9008-2 PMELTYPE Il
24 FLASHLIGHT, AA 1 9008-2 PMELTYPE Il
25
26 HANDLE, REG 99-1 1 9008-2 PMELTYPE II
27 HANDLE, STRAIGHT, RATCHETING 99-1-R 1 9008-2 PMELTYPE Il
28 HANDLE, TORQUE AMPLIFIER TA2 1 9008-2 PMELTYPEII
29 HNDL,TEE RAT 3 1/2 X2 3/8 99-4-R 1 9008-2 PMELTYPE il
30 KEY 1 9008-2 PMELTYPE I
KIT, MINIDRIVER W/HANDLE 8 PCS M-60 1 9008-2 PMELTYPE Il
NUTDRIVER, HOLLOW 1/4 X7 1/4 HS-8 1 9008-2 PMELTYPE Il
NUTDRIVER, HOLLOW 3/16 X6 1/4 HS-6 1 9008-2 PMELTYPE |l
NUTDRIVER, HOLLOW 7/16 HS-14 1 9008-2 PMELTYPE Il
35 NUTDRIVER, HOLLOW 9/16 HS-18 1 9008-2 PMELTYPE i
36 NUTDRIVER, HOL 1/2 X7 1/4 HS-16 1 9008-2 PMELTYPE Il
37 NUTDRIVER, HOL 11/32 X7 1/4 HS-11 1 9008-2 PMELTYPE Il
38 NUTDRIVER, HOL 3/8 X7 1/4 HS-12 1 9008-2 PMELTYPE Il
39 NUTDRIVER, HOL 5/16 x 7 1/4 HS-10 1 9008-2 PMELTYPE Il
40 NUTDRIVER, MAGNETIC 1/4 X6 1/8 8M 1 9008-2 PMELTYPE Il
M NUTDRIVER, MAGNETIC 5/16 X 6 1/8 10M 1 9008-2 PMELTYPE Il
42 NUTDRIVER, MIDGET 1/4 P-8 1 9008-2 PMELTYPE Il
43 NUTDRIVER, MIDGET 1/8 P4 1 9008-2 PMELTYPE il
44 NUTDRIVER, MIDGET 11/32 P-11 1 9008-2 PMELTYPE Il
45 NUTDRIVER, MIDGET 3/16 P-6 1 9008-2 PMELTYPE Il
48 NUTDRIVER, MIDGET 3/32 P-3 1 9008-2 PMELTYPE Il
47 NUTDRIVER, MIDGET 3/8 P-12 1 8008-2 PMELTYPE Il
48 NUTDRIVER, MIDGET 5/16 P-10 1 9008-2 PMELTYPE I
49 NUTDRIVER, MIDGET 5/32 P-5 1 9008-2 PMELTYPE Il
50 NUTDRIVER, MIDGET 7/32 P-7 1 5008-2 PMELTYPE Il
51 NUTDRIVER, MIDGET 9/32 P-9 1 9008-2 PMELTYPE Il
52 PLIERS, CHAIN NOSE 8" 59CG 1 9008-2 PMELTYPE Il
53 PLIERS, DIAGONAL 6" 66CG 1 9008-2 PMELTYPE Il
54 PLIERS, LONG NOSE 6" 51CG 1 9008-2 PMELTYPE Il
55 PLIERS, NEEDLE NOSE 5 1/2" 57CG 1 9008-2 PMELTYPE Il
56 PLIERS, SEIZER, 6" STRAIGHT NOSE 42H 1 9008-2 PMELTYPE |l
57 PLIERS, SLIP JOINT 5" 50CG 1 9008-2 PMELTYPE Il
58 PLIERS, UTILITY 7" 53CG 1 9008-2 PMELTYPE II
59 REAMER, TIP 1/8 TO 3/8 99-38 1 9008-2 PMELTYPE Il
60 SCRAPER . 1 9008-2 PMELTYPE Il
61 SCREWDRIVER 1/4 SLOTTED R-181 1 9008-2 PMELTYPE Il

Contract F41689-97-C0509

Modificatibn A00029

TESA-24




CTK9008-2

9/15/99

ITEMNO | AD — NOUN QTY |DRAWER| TOOLBOX | WORKCENTER
62 SCREWDRIVER 1/8 SLOTTED R-3323 1 9008-2 PMELTYPE il
63 SCREWDRIVER, PHILLIPS POINT SIZE 0 1/8 X 4 5/8 XST-100 1 9008-2 PMELTYPE ||
64 SCREWDRIVER PHILLIPS #1 3/16 X 3" X8T-101 1 9008-2 PMELTYPE Il
65 SCREWDRIVER PHILLIPS #1 3/16 X 1 1/2" SX-101 1 9008-2 PMELTYPE Il
66 SCREWDRIVER PHILLIPS #2 1/4 X 4" XS8T102 1 8008-2 PMELTYPE Il
67 SCREWDRIVER PHILLIPS BLADE #0 99-820 1 9008-2 PMELTYPE Il
68 SCREWDRIVER PHILLIPS BLADE #1 99-821 1 9008-2 PMELTYPE II
69 SCREWDRIVER, PHILLIPS BLADE #2 99-822 1 9008-2 PMELTYPE Il
70 SCREWDRIVER RND SHANK R-146 1 9008-2 PMELTYPE Il
71 SCREWDRIVER RND SHANK R-144 1 9008-2 PMELTYPE Il
72 SCREWDRIVER RND SHANK R-3164 1 9008-2 PMELTYPE Il
73 SCREWDRIVER RND SHANK R-5325 1 9008-2 PMELTYPE Il
74
75 SCREWDRIVER RND SHANK BLADE 1/8 99-125 1 9008-2 PMELTYPE Il
76 SCREWDRIVER RND SHANK BLADE 3/16 99-811 1 9008-2 PMELTYPE Il
77 SCREWDRIVER RND SHANK BLADE 1/4 99-250 1 9008-2 PMELTYPE Il
78 SCREWDRIVER RND SHANK BLADE 5/16 99-312 1 9008-2 PMELTYPE Il
79 SCREWDRIVER RND SHANK R-184 1 9008-2 PMELTYPE Il
80 SCREWDRIVER RND SHANK INSULATED R3166 1 9008-2 PMELTYPE Il
81 SCREWDRIVER, SQUARE SHANK 3/16 X 2 3/4 $-3161 1 8008-2 PMELTYPE Il
82 SCREWDRIVER, SQUARE SHANK 3/8 X 12 1/2 5-388 1 9008-2 PMELTYPE I
83 SCREWDRIVER, SQUARE SHANK 5/16 X 3 1/4 §-5161 1 9008-2 PMELTYPE Il
84 SCREWDRIVER, SQUARE SHANK 5/16 X 10 1/2 §-5166 1 9008-2 PMELTYPE Il
85 SCREWDRIVER, HEX SOCKET .028 P-18 1 9008-2 PMELTYPE Il
86 SCREWDRIVER, HEX SOCKET .035 P-19 1 9008-2 PMELTYPE I
87 SCREWDRIVER, OFFSET RATCHET SET W/CASE 6 PCS XL-75 1 9008-2 PMELTYPE Il
88 SNIPS, ELECTRONIC 6 1/2 86CG 1 9008-2 PMELTYPE Il
89 SOLDER EXTRACTOR 1 9008-2 PMELTYPE Il
90 TOOL 4 WAY SOCKET HANDLE 600 1 9008-2 PMELTYPE !l
91 TOOLCASE TCM-100/MT 1 9008-2 PMELTYPE Il
92 WIRE AND CUTTER STRIPPER 103-8 1 9008-2 PMELTYPE Ii
93 WRENCH, ADJUSTABLE 6" 46CG 1 9008-2 PMELTYPE Il
94 REMOVABLE TOP TRAY 1 9008-2 PMELTYPE Il
95 REMOVABLE BOTTOM TRAY 1 9008-2 PMELTYPE Il
96 SCREWDRIVER, BATTERY OPERATED W/BIT & CHARGER 1 9008-2 PMELTYPE Il

V&L T

rbipn bt i

Contract F41689-97-C0509

ModifichB¥i?A 00029

TESE~ 2 &




" §ZMXS/MAY

9008A 9/15/99
ITEM NO AID NOUN QTY [ DRAWER TOOLBOX
1 C-CLAMP EXTRACTOR 1 | 1 9008-A
2 C-CLAMP EXTRACTOR 1 ‘ 1 9008-A
3 SOLDERING TOOL 1 1 9008-A
4 TWEEZERS 1 1 | 9008-A
TWEEZERS 1 1 9008-A
| TWEEZERS 1 | 1 9008-A
TWEEZERS | 1 | 1 9008-A
TWEEZERS i 1 i 1 9008-A
9 TWEEZERS 1 I 1 i 9008-A
10 TWEEZERS 1 i 1 . 9008-A
1 APEX ADAPTER 1 2 9008-A
12 APEX BIT _OP 1 2 9008-A
13 APEXBIT 1P 1 2 T 9008-A
14 APEXBIT 3P 1 i 2 . 9008-A
15 [APEXBIT 3P i ! 2 | 9008-A
16 APEX COMMON BIT #13 1 2 | 9008-A
17 BURNISHER W/BLADES 8PCS 1 2 | 9008-A
18 MIRROR 1 2 | 9008-A
19 NEEDLE FILE SET 13 PC 1 | 2 9008-A
20 PUNCH 1 \ 2 9008-A
21 PUNCH 1 2 9008-A
22 PUNCH 1 2 9008-A
23 PUNCH 1 2 9008-A
24 RULER 6" 1 | 2 9008-A
25 SPEED HANDLE 1 g 2 9008-A
26 TAPE MEASURE 1 w, 2 9008-A
27 ALLEN WRENCH SET 12PC_#1 1 i 3 9008-A
28 ALLEN WRENCH SET 12PC #2 1 5 3 9008-A
29 |WRENCH SET, METRIC OPEN 7PC 1 1_ 3 9008-A
30 | |ALLEN SET, 11PC } 1 1 4 9008-A
31 | CRIMPERS | 1 i 4 9008-A
32 HEXAGONAL KEY SET 10 PC 1 1 \ 4 9008-A
33 SCISSORS ] 1 ! 4 | 9008-A
34 SCREWDRIVER, BIT SET 14 PC 1 : 4 "~ 9008-A
35 SCREWDRIVER, COMMON 1" 1 ; 4 [ 9008-A
6 SCREWDRIVER, COMMON 4" 1 | 4 I 9008-A
SCREWDRIVER, COMMON 6" 1 ! 4 9008-A
SCREWDRIVER, PHILLIPS #1 1 : 4 9008-A
39 SCREWDRIVER, PHILLIPS _ #1 X 3" 1 | 4 9008-A
40 SCREWDRIVER, PHILLIPS  #3 X \ 1 | 4 9008-A
41 SCREWDRIVER, PHILLIPS _#4X__ W/HOLDER | 1 | 4 9008-A
42 SCREWDRIVER, PHILLIPS RACHET é 1 } 4 9008-A
43 SCREWDRIVER, PHILLIPS TYPE DOUBLE OFFSET | 1 \ 4 9008-A
44 SCREWDRIVER, RATCHET COMM | 1 | 4 9008-A
45 : SCREWDRIVER, REGULAR TYPE DOUBLE OFFSET 1 | 4 9008-A
46 \ |SCREWDRIVER, SET JEWELER 7PC 1 : 4 | 9008-A
47 | !
48 SPINTIGHT 38 E 1 1 4 9008-A
49 SPINTIGHT 7116 ! 1 \ 4 9008-A
50 SPINTIGHT 11/32 | 1 | 4 9008-A
51 TUBE PULLERS(TONGS) i 1 \ 4 9008-A
52 WIRE STRIPPERS i 1 i 4 9008-A
53 WRENCH, OPEN END 7/32 X 7/32 | 1 5 | 9008-A
54 1 7/32 SOCKET \ 1 { 5 | 9008-A
55 \ WRENCH, OPEN END 9/16 & 1/2" | 1 ! 5 | 9008-A
56 | WRENCH, COMBO 9/16 ; 1 5 [ 9008-A
57 ; WRENCH, OPENEND 9/16 X 9/16 1 ! 5 | 9008-A
58 | 9/16" OPEN END 1 \ 5 | 9008-A
59 | 9/32 SOCKET 1 1 5 | 9008-A
60 | WRENCH, OPENEND 9/32 X 9/32 i 1 | 5 | 9008-A
61 | BREAKER BAR, 1/4" -‘ 1 [ 5 | 9008-A
62 EXTENTION 1/4DR X 2" \ 1 | 5 | 9008-A
63 EXTENTION 1/4 DR X 6" | 1 ! 5 | 9008-A
64 RACHET, 1/4 DR | 1 5 | 9008-A
65 SOCKET 1/4 DR X 3/16 ! 1 5 9008-A
66 |SOCKET 1/4 DR X 3/8 } 1 ; 5 9008-A
7 [SOCKET 1/4 DR X 5/16 | 1 5 | 9008-A
Contract F41689-97-C0509 Modification A00029 TE-SE = A.6f

Page 1




" §2MXS/MAY

9008A 9/15/99
ITEM NO AD NOUN QTyY DRAWER | TOOLBOX

68 SOCKET 1/4 DR X 7/16 1 5 9008-A
69 SOCKET, 1/4DR X 1/2 1 5 9008-A
70 UNIVERSAL JOINT 1 5 9008-A
71 WRENCH, COMBO 172 X 112 1 5 9008-A
2 WRENCH, COMBO 3/4 X 3/4 1 5 9008-A
WRENCH, COMBO 3/8 X 3/8 1 ;_ 5 9008-A
WRENCH, COMBO 5/8 X 5/8 1 ; 5 | 9008-A
WRENCH, COMBO 516 X 5116 1 1 5 T~ 9008-A
76 WRENCH, COMBO M6 X 7/16 1 ' 5 : 9008-A
77 WRENCH, COMBO 1116 X 11716 1 5 9008-A
78 WRENCH, OPEN 1/2 X 9/16 1 5 9008-A
79 WRENCH, OPEN 1/4 X 1/4 1 5 9008-A
80 WRENCH, OPEN 5/8 X 9/16 1 ! 5 9008-A
81 WRENCH, OPEN 3/16 X 3/16 1 ! 5 9008-A
82 WRENCH, OPEN 5/16 X 5/16 1 5 9008-A
83 WRENCH, OPEN 7116 X 7116 1 5 9008-A
84 WRENCH, OPEN 11/32 X 11/32 1 [ 5 9008-A
85 WRENCH, OPEN 13/64 X 13/64 1 _\ 5 9008-A
86 WRENCH, OPEN 15/64 X 15/64 1 5 9008-A
87 WRENCH, OPEN 25132 X 11116 1 5 9008-A
88 WRENCH, OPEN 1/2 X 7/16 1 5 9008-A
89 WRENCHSET, OPEN END, 9 PC 1 5 9008-A
90 BALL PEEN HAMMER 1 6 i 9008-A
9 DRILL BIT 1 6 i 9008-A
92 DRILL BIT 1 6 9008-A
93 DRILL BIT 1 6 9008-A
94 DRILL TWIST SET, 61 PIECE 1 z 6 9008-A
95 FILE W/HANDLE 2 PCS 1 6 [ 0008-A
96 FLEXIBLE FINGERS 1 ! 6 9008-A
97 FILE HALF ROUND W/HANDLE 2 PCS 1 i 6 9008-A
98 LARGE VISE GRIPS 1 6 9008-A
99 MAGNET FINGER 1 6 9008-A
100 MALLET 1 6 9008-A
101 PLATE, VISE 1 f 6 9008-A
102 PLATE, VISE 1 ‘ 6 9008-A
3 FILE, HALF-ROUND W/HANDLE 2 PCS 1 6 9008-A
4 SMALL VISE GRIPS 1 6 9008-A
5 VISE 1 6 9008-A
106 300MM CRESCENT 1 7 9008-A
107 300MM CRESCENT 1 ! 7 9008-A
108 8"CRESCENT 1 7 9008-A
109 DRILL | 1 7 9008-A
110 DRILL, YANKEE Wi8 BITS 1 1 7 9008-A
111 ENGRAVER & 1 7 9008-A
112 FORD WRENCH 1 7 9008-A
13 HACKSAW W/BLADE AND SPARE BLADE 3 PCS 1 7 9008-A
114 TOOL BAG 1 7 9008-A
15 WRENCH, SOCKET 1/4 DR X 1/4 1 1 5 9008-A
116 STRAP WRENCH 1 1 7 9008-A
117 KEY i 1 ; 9008-A
118 LOCK ‘ 1 i 9008-A

|

|

|

1

|

T

l

|

Contract F41689-97-C0509 Modification A00029 TESE- 18"

Page 2




" BeVKS/IMAY

90088 9/15/99
ITEMNO | AD | NOUN GTY | DRAWER | TOOLBOX
1 BLADES, EXACTO 8 PC 1 1 0008-B
2 CHANNEL LOCKS 10" 1 1 9008-B
3 KEY, SOCKET HEAD .035 1 | 1 9008-B
4 KNIFE, EXACTO 1 i 1 9008-B
PLIERS, CANNON PLUG 1 | 1 9008-B
PLIERS, HEYCO BUSHING 1 E 1 9008-B
PLIERS, ROUNDNOSE 4" 1 | 1 9008-B
PLIERS, VISEGRIP 5" , 1 : 1 9008-B
9 RATCHET, 3/8 DR s‘ 1 | 1 9008-B
|10 SCISSORS 12" 1 1 i 1 9008-B
11 SCREWDRIVER, COMMON 3" I 1 1 9008-B
12 SCREWDRIVER, COMMON 6" 1 1 " 9008-B
13 SCREWDRIVER, COMMON 2172 1 ; 1 [ 9008-B
14 SCREWDRIVER, PHILIPS __ #0 X3 1 & 1 9008-B
15 SCREWDRIVER, PHILLIPS X 10" POSIDR 1 1 9008-B
16 SOCKET 3/8 DR X 14MM , 1 1 9008-B
17 |
18 SOCKET, CUT DOWN  3/8 DR X 14MM \ 1 1 9008-B
19 WRENCH, RATCHET 3/4 X 5/8 1 1 9008-B
20 WRENCH, RATCHET 516 X 1/4 1 1 9008-B
21 WRENCH, RATCHET 7/16 X 3/8 1 1 9008-B
22 WRENCH, RATCHET 9/16 X 1/2 1 1 9008-B
23 SCREWDRIVER, COMMON 10" i 2 1 2 9008-B
24 [SCREWDRIVER, COMMON 16" ! 1 i 2 9008-B
25 STRIPPER, WIRE | 1 | 2 9008-B
26 WRENCH, 15X 13 MM | 1 2 9008-B
27 WRENCH, 8 X6 MM 1 2 9008-B
28 WRENCH, 9X7 MM 1 2 9008-B
29 WRENCH, 11X 10 MM 1 z 2 9008-B
30 WRENCH, 11 X9 MM 1 1 2 9008-B
31 WRENCH, 12 X 10 MM 1 | 2 9008-8
32 WRENCH, 14X 12 MM 1 ‘ 2 9008-B
33 WRENCH, 14 X 13 MM 1 ; 2 9008-B
34 WRENCH, 17 X 15 MM ! 1 ! 2 9008-B
35 WRENCH, 19 X 17 MM 1 \ 2 9008-B
WRENCH, 21X 19 MM 1 2 9008-B
CROWSFQOT 1/2 OPEN 1 3 | o008-B
|CROWSFOOT, 5/8 OPEN 1 3 I 9008-B
39 CROWSFQOT, 7116 QPEN 1 3 ™ 9008-B
40 CROWSFOOT, 9/16 OPEN 1 3 | 90088
41 CROWSFOOT, 11/16 OPEN 1 3 9008-8
42 EXTENSION, 3/3DR X 8" 1 3 9008-B
43 TORX DRIVER T8 | 1 3 | 9009-B
44 TORX DRIVER T10 | 1 3 | 9009-B
45 TORX DRIVER T15 ! 1 ‘ 3 9009-B
46 TORX DRIVER T20 | 1 ] 3 | 9009-B
47 TORX DRIVER T25 | 1 \ 3 | 9008-B
48 | TORX DRIVER 727 ‘ 1 ‘ 3 | 9009-B
49 | TORX DRIVER T30 1 3 i _9009-B
50 GAGE, THICKNESS .001 TO .015 13 BLADE 1 3 | 9008-B
51 PULLBAR, 3/8 DR 1 3 | 9008-B
52 RATCHET, 3/8 DR 1 ‘ 3 9008-8
53 SCREWDRIVER, BIT SET 19PC \ 1 & 3 9008-B
54 SOCKET, DEEP 3/8 DR X 11/16 % 1 \ 3 9008-B
55 SOCKET, DEEP 3/8 DR X 5/8 [ 1 | 3 9008-B
56 \ \ l 5
57 |ADJUSTABLE FACE SPANNER 2" \ 1 4 ' 9008-B
58 | DRILL GUAGE | 1 4 i 9008B
59 i 30 METER MEASURING TAPE \ 1 4 | 9008-B
59 | SQUARE STEEL ] 1 4 [ 9008-B
60 TOOL AUGNMENT KIT 51 PCS (49 PCS W/2 CASES) 1 4 | o008-B
61 C CLAMP 6 5 | 9008-B
62 D' CLAMP 1 5 | 9008-B
63 BIT, SCREWDRIVER YAN COM | 1 6 | 5008-B
64 BIT, SCREWDRIVER, YAN PHIL | 1 6 | 9008-B
65 SCREWDRIVER YANKEE ! 1 ! 6 | 9008-B
| TORQUE WRENCH, TC150RA R | 6 | 9008-B
SOLDER GUN w light 1 | 3 9008-B
LEVEL 1 \ 6 9008-B
69 STEEL MIRROR 3 3/4" 1 I 6 9008-B
70 FLASHLIGHT D CELL 4 ! 7 9008-B
7 CoELIER 7 iSeation-A00020- | 7 90088 oo o E=2 ;e




. B2ZMXS/MAY 9008B

9/15/99

72 SET, TAP & DIE 40 PC 1 6 9008-B
73 WRECKING BAR 1 7 9008-B
74 WRENCH, PIPE 12" 1 7 9008-B
75 VISE, BENCH 2" 1 7 9008-B
76 KEY 1 9008-B
DREMEL TOOL IN CASE 20 PCS TOTAL 7 9008-B

Contract F41689-97-C0509 Modification A00029

Page 2

TE-SE~ 2 7



9008-D 9/15/992:46 PM
ITEMNO| A/D NOUN QTY | DRAWER | TOOLBOX
1 BIT ALLEN HEX SCREW .050 99-20 1 2008-D
2 BIT ALLEN HEX SCREW 1/16 99-21 1 9008-D
3 "BIT ALLEN HEX SCREW 1/8 99-24 1 9008-D
4 BIT ALLEN HEX SCREW 3/16 99-26 1 9008-D
5 BIT ALLEN HEX SCREW 3/32 99-23 1 9008-D
8 BIT ALLEN HEX SCREW 5/32 99-25 1 9008-D
7 BIT ALLEN HEX SCREW 5/64 99-22 1 9008-D
8 BIT ALLEN HEX SCREW 7/64 99-764 1 9008-D
) BIT ALLEN HEX SCREW 9/64 99-964 1 9008-D
10 BIT BRISTOL SPLINE .076 99-63 1 9008-D
11 BIT BRISTOL SPLINE .096 99-66 1 9008-D
12 BIT BRISTOL SPLINE .111 99-67 1 9008-D
13 BIT BRISTOL SPLINE .145 99-68 1 9008-D
14 BIT BRISTOL SPLINE .183 99-69 1 $008-D
15 BIT, BRISTOL SPLINE .069 99-63 1 9008-D
16 BIT, BRISTOL SPLINE .072 99-64 1 2008-D
17 BIT,BRISTOL SPLINE .048 99-61 1 2008-D
18 BiT,BRISTOL SPLINE .060 99-62 1 2008-D
19 BLADE, REVERSIBLE SCREWDRIVER SB-1 1 9008-D
20 BRUSH, CAMELHAIR 1 8008-D
21 ELECTRICIANS KNIFE, ELECTRICIANS K-22 1 8008-D
22 EXTENSION, 4" 99-X-5 1 9008-D
23 EXTENSION, 7" 99-X-10 1 9008-D
24 FLASHLIGHT, AA 1 9008-D
25 HAMMER, BALL PEEN 11-484 1 S008-D
26 HANDLE, REG 9581 E 1 9008-D
27 HANDLE, STRAIGHT, RATCHETING 99-1-R 1 9008-D
28 HANDLE TORQUE,AMPLIFIER TA2 1 9008-D
29 HNDL TEE RAT 3 1/2 X2 3/8 93-4-R 1 9008-D
30 KIT, MINIDRIVER W/HANDLE 8 PCS M-60 1 9008-D
31 NUTDRIVER, HOLLOW 1/4 X7 1/4 HS-8 1 9008-D
32 NUTDRIVER, HOLLOW 3/16 X 6 1/4 HS-6 1 9008-D
33 NUTDRIVER, HOLLOW 7/16 HS-14 1 9008-D
4 NUTDRIVER, HOLLOW 9/16 HS-18 1 9008-D
35 NUTDRIVER, HOL 1/2 X 7 1/4 HS-16 1 9008-D
36 NUTDRIVER, HOL 11/32X 7 1/4 HS-11 1 9008-D
37 NUTDRIVER, HOL 3/8 X 7 1/4 HS-12 1 9008-D
38 NUTDRIVER, HOL 5/16 x 7 1/4 HS-10 1 9008-D
39 NUTDRIVER, MAGNETIC 1/4 X 6 1/8 8M 1 3008-D
40 NUTDRIVER, MAGNETIC 5/16 X 6 1/8 10M 1 9008-D
4 NUTDRIVER, MIDGET 1/4 P8 1 9008-D
42 NUTDRIVER, MIDGET 1/8 P-4 1 9008-D
43 NUTDRIVER, MIDGET 11/32 P-11 1 9008-D
44 NUTDRIVER, MIDGET 3/16 P-6 1 9008-D
45 NUTDRIVER, MIDGET 3/32 P-3 1 2008-D
48 NUTDRIVER, MIDGET 3/8 P-12 1 9008-D
47 NUTDRIVER, MIDGET 5/16 P-10 1 9008-D
48 NUTDRIVER, MIDGET 5/32 P5 1 9008-D
49 NUTDRIVER, MIDGET 7/32 P-7 1 9008-D
50 NUTDRIVER, MIDGET 9/32 P-9 1 9008-D
51 PENCIL SOLDERING IRON 1 9008-D
52 PLIERS, CHAIN NOSE 8" 59CG 1 9008-D
53 PLIERS, DIAGONAL 6" 66CG 1 2008-D
54 PLIERS, LONG NOSE 6" 51CG 1 9008-D
55 PLIERS, MIDGET DIAGONAL 4" 54CG 1 9008-D
56 “|PLIERS, NEEDLE NOSE 5 1/2" 57CG 1 9008-D
57 PLIERS, SEIZER, 6" STRAIGHT NOSE 42H 1 9008-D
58 PLIERS, SLIP JOINT 5" 50CG 1 9008-D
59 PLIERS, UTILITY 7" 53CG 1 5008-D
60 REAMER, TIP 1/8 TO 3/8 99-38 1 9008-D
61 SERAPER ool T I 1 9008-D
62 SCREWDRIVER 1/4 SLOTTED R-181 1 9008-D
83 SCREWDRIVER 1/8 SLOTTED R-3323 1 9008-D
&

Contract F41689-97-C0509

Modificagigg 400029

TE-5E+ A F




9008-D 9/15/992:46 PM

64 SCREWDRIVER, PHILLIPS POINT SIZE 0 1/8 X 4 5/8 XST-100 1 9008-D
65 SCREWDRIVER PHILLIPS #1 3/16 X 3" XST-101 1 9008-D
€6 SCREWDRIVER PHILLIPS #1 3/16 X 1 1/2" 8X-101 1 9008-D
67 SCREWDRIVER PHILLIPS #2 1/4 X 4" XST102 1 9008-D
68 SCREWDRIVER PHILLIPS BLADE #0 99-820 1 9008-D
69 SCREWDRIVER PHILLIPS BLADE #1 99-821 1 9008-D
70 SCREWDRIVER, PHILLIPS BLADE #2 99-822 1 9008-D
7 SCREWDRIVER RND SHANK R-146 1 9008-D
72 SCREWDRIVER RND SHANK R-144 1 9008-D
73 SCREWDRIVER RND SHANK R-3164 1 9008-D
74 SCREWDRIVER RND SHANK R-5325 1 9008-D
75 SCREWDRIVER RND SHANK BLADE 1/8 99-125 1 9008-D
76 SCREWDRIVER RND SHANK BLADE 3/16 99-811 1 9008-D
77 SCREWDRIVER RND SHANK BLADE 1/4 99-250 1 9008-D
78 . SCREWDRIVER RND SHANK BLADE 5/16 99-312 1 9008-D
79 SCREWDRIVER RND SHANK R-184 1 9008-D
80 SCREWDRIVER RND SHANK INSULATED R3166 1 9008-D
81 SCREWDRIVER, SQUARE SHANK 3/16 X 2 3/4 8-3161 1 9008-D
82 SCREWDRIVER, SQUARE SHANK 3/8 X 12 1/2 5-388 1 9008-D
83 SCREWDRIVER, SQUARE SHANK 5/16 X 3 1/4 5-5161 1 9008-D
84 SCREWDRIVER, SQUARE SHANK 5/16 X 10 1/2 5-5166 1 9008-D
85 SCREWDRIVER, BATTERY OPERATED 1 9008-D
86 SCREWDRIVER, HEX SOCKET .028 P-18 1 9008-D
87 SCREWDRIVER, HEX SOCKET .035 P-19 1 9008-D
88 SCREWDRIVER, OFFSET RATCHET SET W/CASE6PCSXL-7| 1 9008-D
89 SCRIBE 1 9008-D
90 SNIPS, ELECTRONIC 6 1/2 86CG 1 9008-D
91 TOOL KIT, 20 PCS 92140 1 9008-D
92 TOOL 4 WAY SOCKET HANDLE 600 1 9008-D
93 TOOL, ALIGNMENT SPECTROL 1 9008-D
94 TOOLCASE TCM-100/MT 1 9008-D
95 TOOL, DESOLDERING 1 9008-D
96 WIRE AND CUTTER STRIPPER 103-$ 1 9008-D
97 WRENCH SET, OFFSET 19 PCS #114 1 9008-D
98 WRENCH SET, ALLEN 13 PCS 1 9008-D
99 WRENCH, ADJUSTABLE 6" 46CG 1 9008-D
100 KEY 1 9008-D
101 REMOVEABLE TOP TRAY 1 9008-D
102 REMOVEABLE BOTTOM TRAY 1 8008-D

%’L—é—w M/f%7f
Cntrn _Steei?

Contract F41689-97-C0509 Modifitagoa A00029 TESE + X%




9008-E

9/15/99

MEMNO | AD NOUN QTY | DRAWER | TOOLBOX | WORKCENTER ]
1 BIT ALLEN HEX SCREW .050 99-20 1 9008-E | PMELTYPE Il
2 BIT ALLEN HEX SCREW 1/16 99-21 1 9008-E | PMELTYPE Il
3 BIT ALLEN HEX SCREW 1/8 99-24 1 8008-E | PMELTYPE Il
4 BIT ALLEN HEX SCREW 3/16 99-26 1 S008-E | PMELTYPET
5 BIT ALLEN HEX SCREW 3/32 9923 1 9008-E | PMELTYPE Il
6 BIT ALLEN HEX SCREW 5/32 99-25 7 9008-E | PMELTYPEII
7 BIT ALLEN HEX SCREW 5/64 99-22 1 9008-E | PMELTYPEII
8 BIT ALLEN HEX SCREW 7/64 99-764 1 9008-E | PMELTYPE Il
9 BIT ALLEN HEX SCREW 5/64 99-964 1 9008-E | PMELTYPEI

10 BIT BRISTOL SPLINE .076 99-65 1 9008-E | PMELTYPEI
11 BIT BRISTOL SPLINE .096 99-66 1 S008-E | PMELTYPE il
12 BIT BRISTOL SPLINE .111 99-67 1 9008-E | PMELTYPEIl
13 BIT BRISTOL SPLINE .145 99.68 1 900B-E | PMELTYPE Ii
14 BIT BRISTOL SPLINE .183 99-69 7 9008-E | PMELTYPE Il
15 BIT, BRISTOL SPLINE .06 99-63 1 9008-E | PMELTYPE
16 BIT, BRISTOL SPLINE ,072 99-64 1 9008-E | PMELTYPEN
17 BIT,BRISTOL SPLINE .048 99-61 1 9008-E | PMELTYPE Il
18 BIT,BRISTOL SPLINE .060 99-62 1 9008-E | PMELTYPEIl
19 BLADE, REVERSIBLE SCREWDRIVER SB-1 1 9008-E | PMELTYPEI
20 BRUSH, CAMELHAIR 1 S008-E | PMELTYPE Il
21 ELECTRICIANS KNIFE, ELECTRICIANS K-22 1 9008-E | PMELTYPE Il
22 EXTENSION, 4" 99-X-5 1 9008-E | PMELTYPEI
23 EXTENSION, 7" 99-X-10 1 9008-E | PMELTYPEL
24 FLASHLIGHT, AA 1 9008-E | PMELTYPE Il
25 HAMMER, BALL PEEN 11-494 7 9008-E | PMELTYPELl
26 HANDLE, REG 99-1 1 9008-E | PMELTYPEL
27 HANDLE, STRAIGHT, RATCHETING 99-1-R 1 9008-E | PMELTYPEII
28 HANDLE  TORQUE AMPLIFIER TA2 1 9008-E | PMELTYPE Il
29 HNDL,TEE RAT 3 1/2 X2 3/8 99-4-R 1 9008-E | PMELTYPEI
30 KIT, MINIDRIVER W/HANDLE 8 PCS M-60 1 9008-E | PMELTYPEL
31 NUTDRIVER, HOLLOW 1/4 X 7 1/4 HS-8 1 900B-E | PMELTYPEII
32 NUTDRIVER, HOLLOW 3/16 X 6 1/4 H5-6 1 9008-E | PMELTYPEII
33 NUTDRIVER, HOLLOW 7/16 HS-14 1 9008-E | PMELTYPE Il
34 NUTDRIVER, HOLLOW 9/16 HS-18 1 G008-E | PMELTYPEl
35 NUTDRIVER, HOL 1/2 X 7 1/4 H$-16 1 9008-E | PMELTYPE Il
36 NUTDRIVER, HOL 11/32 X 7 1/4 HS-11 1 9008-E | PMELTYPEQl
37 NUTDRIVER, HOL 3/8 X 7 1/4 HS-12 1 9008-E | PMELTYPEN
38 NUTDRIVER, HOL 5/16 x 7 1/4 HS-10 1 9008-E | PMELTYPE Il
39 NUTDRIVER, MAGNETIC 1/4 X 6 1/8 8M 1 9008-E | PMELTYPE Il
40 NUTDRIVER, MAGNETIC 5/16 X 6 1/8 10M 7 9008-E | PMELTYPEI
4 NUTDRIVER, MIDGET 1/4 P-8 1 9008-E | PMELTYPE Il
a2 NUTDRIVER, MIDGET 1/8 P4 1 9008-E | PMELTYPE !l
43 NUTDRIVER, MIDGET 11/32 P-11 i 9008-E | PMELTYPEIl
44 NUTDRIVER, MIDGET 3/16 P-6 1 9008E | PMELTYPEIl
45 NUTDRIVER, MIDGET 3/32 P-3 1 9008-E | PMELTYPEl
46 NUTDRIVER, MIDGET 3/8 P-12 1 9008-E | PMELTYPE !
47 NUTDRIVER, MIDGET 5/16 P-10 1 G008-E | PMELTYPE Il
48 NUTDRIVER, MIDGET 5/32 P-5 1 9008-E | PMELTYPE Il
49 NUTDRIVER, MIDGET 7/32 P-7 i 9008-E | PMELTYPEN
50 NUTDRIVER, MIDGET 9/32 P-9 1 9008-E | PMELTYPE Il
51 PENCIL SOLDERING IRON 1 B008-E | PMELTYPE Il
52 PLIERS, CHAIN NOSE 8" 59CG 1 9008-E | PMELTYPEIl
53 PLIERS, DIAGONAL 6" 66CG 1 9008-E | PMELTVYPE Il
54 PLIERS, LONG NOSE 6° 51CG 1 9008-E | PMELTYPEII
55 PLIERS, MIDGET DIAGONAL 4" 54CG 1 9006E | PMELTYPEI
56 PLIERS, NEEDLE NOSE 5 1/2° 576G 7 9008-E | PMELTYPEI
57 PLIERS, SEIZER, 6 STRAIGHT NOSE 42H 1 9008-E | PMELTYPEIl
58 PLIERS, SLIP JOINT 5" 50CG 1 9008-E | PMELTYPEI
59 PLIERS, UTILITY 7" 53CG 1 9008E | PMELTYPEI
&0 REAMER, TIP 1/8 TO 3/8 99-38 1 9008-E | PMELTYPEI
61 SCRAPER 1 9008-E | PMELTYPEN
52 SCREWDRIVER 1/4 SLOTTED R-181 1 9008-E | PMELTYPEIl
53 SCREWODRIVER 1/8 SLOTTED R-3323 1 9008-E | PMELTYPE

Contract F41689-97-C0509

Modifidaifn' A00029

sl = 30




9008-E

9/15/99

64 SCREWDRIVER, PHILLIPS POINT SIZE0 1/8 X 45/8 XST-1] 1 9008-E PMELTYPE II
65 SCREWDRIVER PHILLIPS #1 3/16 X 3" X8T-101 1 9008-E PMELTYPE Il
SCREWDRIVER PHILLIPS #1 3/16 X 1 1/2" 8X-101 1 9008-E PMELTYPE Il
SCREWDRIVER PHILLIPS #2 1/4 X 4" X§T7102 1 9008-E PMELTYPE Il
SCREWDRIVER PHILLIPS BLADE #0 99-820 1 9008-E PMELTYPE Il
69 SCREWDRIVER PHILLIPS BLADE #1 99-821 1 9008-E PMELTYPE Il
70 SCREWDRIVER, PHILLIPS BLADE #2 89-822 1 9008-E PMELTYPE Il
71 SCREWDRIVER RND SHANK R-146 1 9008-E PMELTYPE Il
72 SCREWDRIVER RND SHANK R-144 1 9008-E PMELTYPE Il
73 SCREWDRIVER RND SHANK R-3164 1 9008-E PMELTYPE Ii
74 SCREWDRIVER RND $HANK R-5325 1 9008-E PMELTYPE Ii
75 SCREWDRIVER RND SHANK POSI DRIVE 1302-PZD 1 9008-E PMELTYPE Il
76 SCREWDRIVER RND SHANK BLADE 1/8 99-125 1 9008-E PMELTYPE Il
17 SCREWDRIVER RND SHANK BLADE 3/16 99-811 1 9008-E PMELTYPE Il
78 SCREWDRIVER RND SHANK BLADE 1/4 98-250 1 9008-E PMELTYPE Il
79 SCREWDRIVER RND SHANK BLADE 5/16 99-312 1 S008-E PMELTYPE i
80 SCREWDRIVER RND SHANK R-184 1 9008-E PMELTYPE I
81 SCREWDRIVER RND SHANK INSULATED R3166 1 9008-E PMELTYPE I
82 SCREWDRIVER, SQUARE SHANK 3/16 X 2 3/4 5-3161 1 9008-E PMELTYPE Il
83 SCREWDRIVER, SQUARE SHANK 3/8 X 12 1/2 5-388 1 9008-E PMELTYPE I
84 SCREWDRIVER, SQUARE SHANK 5/16 X 3 1/4 §-5161 1 9008-E PMELTYPE Il
85 SCREWDRIVER, SQUARE SHANK 5/16 X 10 1/2 8-5166 1 9008-E PMELTYPE Il
86 SCREWDRIVER, BATTERY OPERATED 1 9008-E PMELTYPE Il
87 SCREWDRIVER, HEX SOCKET .028 P-18 1 9008-E PMELTYPE il
88 SCREWDRIVER, HEX SOCKET .035 P-19 1 9008-E PMELTYPE Il
89 SCREWDRIVER, OFFSET RATCHET SET W/CASE 6 PCS 1 9008-E PMELTYPE I
90 SCRIBE 1 S008-E PMELTYPE Il
N SNIPS, ELECTRONIC 6 1/2 B6CG 1 S008-E PMELTYPE li
92 TOOLKIT, 20 PCS 92140 1 9008-E PMELTYPE Il
93 TOOL 4 WAY SOCKET HANDLE 600 1 9008-E PMELTYPE I
94 TOOL, ALIGNMENT 1 9008-E FMELTYPE Il
95 TOOL, ALIGNMENT SPECTROL 1 9008-E PMELTYPE Il
96 TOOL, DESOLDERING 1 9008-E PMELTYPE II
97 TOOLCASE TCM-100/MT 1 9008-E PMELTYPE |l
98 WIRE AND CUTTER STRIPPER 103-8 1 9008-E PMELTYPE Ii
99 WRENCH, ADJUSTABLE 6" 46CG 1 9008-E PMELTYPE Il
100 KEY 1 9008-E PMELTYPE Ii
101 REMOVEABLE TOP TRAY 1 9008-E PMELTYPE Il
102 REMOVEABLE BOTTOM TRAY 1 S008-E PMELTYPE Il
103
104

At Rt coril /i Lop 75
Coclrn, Secdof

Contract F41689-97-C0509

ModificatiiA00029

TESE~ P4




9008-C 9/15/99
ITEM NO — NOUN QTY | DRAWER | TOOLBOX | WORKCENTER

1 BIT ALLEN HEX SCREW .050 99-20 1 9008-C PMELTYPE Il
2 BIT ALLEN HEX SCREW 1/16 99-21 1 9008-C PMELTYPE Il
3 BIT ALLEN HEX SCREW 1/8 99-24 1 9008-C PMELTYPE II
4 BIT ALLEN HEX SCREW 3/16 99-26 1 9008-C PMELTYPE il
5 BIT ALLEN HEX SCREW 3/32 99-23 1 9008-C PMELTYPE Il
6 BIT ALLEN HEX SCREW 5/32 99-25 1 9008-C PMELTYPE Il
7 BIT ALLEN HEX SCREW 5/64 98-22 1 9008-C PMELTYPE Il
8 BIT ALLEN HEX SCREW 7/64 99-764 1 9008-C PMELTYPE Il
9 BIT ALLEN HEX SCREW 9/64 99-964 1 9008-C PMELTYPE Il
10 BIT BRISTOL SPLINE .076 99-65 1 9008-C PMELTYPE |l
1 BIT BRISTOL SPLINE .096 99-66 1 9008-C PMELTYPE II
12 BIT BRISTOL SPLINE 111 99-67 1 9008-C PMELTYPE Il
13 BIT BRISTOL SPLINE .145 99-68 1 9008-C PMELTYPE |l
14 BIT BRISTOL SPLINE .183 99-69 1 9008-C PMELTYPE Il
15 BIT, BRISTOL SPLINE .069 99-63 1 9008-C PMELTYPE Il
16 BIT, BRISTOL SPLINE .072 99-64 1 9008-C PMELTYPE [l
17 BIT,BRISTOL SPLINE .048 99-61 1 9008-C PMELTYPE Il
18 BIT,BRISTOL SPLINE .060 99-62 1 9008-C PMELTYPE I
19 BIT HOLDER SDM11 1 9008-C PMELTYPE II
20 BLADE, REVERSIBLE SCREWDRIVER SB-1 1 9008-C PMELTYPEII
21 CUTTER, FLUSH E714CG 1 9008-C PMELTYPE i
22 ELECTRICIANS KNIFE, ELECTRICIANS K-22- 1 9008-C PMELTYPE Il
23 EXTENSION, 4" 99-X-5 1 9008-C PMELTYPE Il
24 EXTENSION, 7" 99-X-10 1 9008-C PMELTYPE Il
25 FLASHLIGHT, AA 1 9008-C PMELTYPE Il
26 HAMMER, BALL PEEN 11-494 1 9008-C PMELTYPE Il
27 HANDLE, REG 9941 1 9008-C PMELTYPE Il
28 HANDLE, STRAIGHT, RATCHETING 99-1-R 1 9008-C PMELTYPE Il
29 HANDLE, TORQUE,AMPLIFIER TA2Z 1 8008-C PMELTYPE Il
30 HNDL,TEE RAT 3 1/2 X2 3/8 99-4-R 1 8008-C PMELTYPE Il
31 KIT, MINIDRIVER W/HANDLE 8 PCS M-60 1 9008-C PMELTYPE i
32 NUTDRIVER, HOLLOW 1/4 X7 1/4 HS-8 1 9008-C PMELTYPE li
339 NUTDRIVER, HOLLOW 3/16 X 6 1/4 HS-6 1 8008-C PMELTYPElI
34 NUTDRIVER, HOLLOW 7/16 HS-14 1 9008-C PMELTYPE Il
35 NUTDRIVER, HOLLOW 9/16 HS-18 1 9008-C PMELTYPE Il
36 NUTDRIVER, HOL 1/2 X7 1/4 HS-16 1 9008-C PMELTYPE Il
37 NUTDRIVER, HOL 11/32 X7 1/4 H8-11 1 9008-C PMELTYPE Il
38 NUTDRIVER, HOL 3/8 X7 1/4 H5-12 1 9008-C PMELTYPE II
39 NUTDRIVER, HOL 5/16 x 7 1/4 HS-10 1 9008-C PMELTYPE Il
40 NUTDRIVER, MAGNETIC 1/4X 6 1/8 8M 1 9008-C PMELTYPE II
fadl NUTDRIVER, MAGNETIC 516 X6 1/8 10M 1 9008-C PMELTYPE Il
42 NUTDRIVER, MIDGET 1/4 P-8 1 9008-C PMELTYPE il
43 NUTDRIVER, MIDGET 1/8 P4 1 9008-C PMELTYPE I
44 NUTDRIVER, MIDGET 11/32 P-11 1 8008-C PMELTYPE Il
45 NUTDRIVER, MIDGET 3/16 P-6 1 9008-C PMELTYPE Il
46 NUTDRIVER, MIDGET 3/32 P-3 1 9008-C PMELTYPE li
47 NUTDRIVER, MIDGET 3/8 P-12 1 9008-C PMELTYPE Il
48 NUTDRIVER, MIDGET 5/16 P-10 1 9008-C PMELTYPE Il
49 NUTDRIVER, MIDGET 5/32 P-5 1 9008-C PMELTYPE Il
50 NUTDRIVER, MIDGET 7/32 P-7 1 9008-C PMELTYPE Il
51 NUTDRIVER, MIDGET 9/32 P-9 1 9008-C PMELTYPE I
52 PENCIL SOLDERING IRON 1 9008-C PMELTYPE Il
53 PICK SET ASA204A SPC 1 $8008-C PMELTYPE Il
54 PLIERS, CHAIN NOSE 8" 58CG 1 9008-C PMELTYPE i
55 PLIERS, DIAGONAL 6" 66CG 1 9008-C PMELTYPE !l
56 PLIERS, LONG NOSE 6" 51CG 1 9008-C PMELTYPE Il
57 PLIERS, MIDGET DIAGONAL 4" 54CG 1 8008-C PMELTYPE Il
58 PLIERS, NEEDLE NOSE 51/2" §7CG 1 8008-C PMELTYPE Il
59 PLIERS, SEIZER, 6" STRAIGHT NOSE 42H 1 5008-C PMELTYPE |l
60 PLIERS, SLIP JOINT 5" S0CG 1 9008-C PMELTYPE !l
61 PLIERS, UTILITY 7"_53CG 1 9008-C PMELTYPE Il
62 REAMER, TIP 1/8 TO 3/8 99-38 1 9008-C PMELTYPE Il
63 SCREWDRIVER 1/4 SLOTTED R-181 1 9008-C PMELTYPE Il

Contract F41689-97-C0509

Modificatfn! A00029

TE-SE= Jd




9008-C 9/15/99

ITEM NO NOUN QTY | DRAWER | TOOLBOX | WORKCENTER
64 SCREWDRIVER 1/8 SLOTTED R-3323 1 9008-C | PMELTYPEI
65 SCREWDRIVER, PHILLIPS POINT SIZE 0 1/8 X 4 5/8 XST-100 | 1 9008-C | PMELTYPE Il
66 SCREWDRIVER PHILLIPS #1 3/16 X 3" XST1-101 1 9008-C | PMELTYPE !l
67 SCREWDRIVER PHILLIPS #1 3/16 X 1 1/2" 5X-101 1 9008-C | PMELTYPEIl
68 SCREWDRIVER PHILLIPS #2 1/4 X 4" XST102 1 9008-C | PMELTYPEIl
69 SCREWDRIVER PHILLIPS BLADE #0 99-820 1 9008-C | PMELTYPEIl
70 SCREWDRIVER PHILLIPS BLADE #1 99-821 1 9006-C | PMELTYPEII
71 SCREWDRIVER, PHILLIPS BLADE #2 99-822 1 9008-C | PMELTYPEII
72 SCREWDRIVER RND SHANK R-146 1 9008-C | PMELTYPEI
73 SCREWDRIVER RND SHANK R-144 1 9006-C | PMELTYPEII
74 SCREWDRIVER RND SHANK R-3164 1 9008-C | PMELTYPEI
75 SCREWDRIVER RND SHANK R-5325 1 9008-C | PMELTYPENl
76 SCREWDRIVER RND SHANK POSI DRIVE 1302-PZD i 9008-C | PMELTYPEII
77 SCREWDRIVER RND SHANK BLADE 1/8 99-125 1 9008-C | PMELTYPEI
78 SCREWDRIVER RND SHANK BLADE 3/16 99-811 1 9008-C | PMELTYPEI
79 SCREWDRIVER RND SHANK BLADE 1/4 99-250 1 9008C | PMELTYPEl
80 SCREWDRIVER RND SHANK BLADE 5/16 99-312 i 9008-C | PMELTYPE Il
1 SCREWDRIVER RND SHANK R-184 1 9008-C | PMELTYPEI
82 SCREWDRIVER RND SHANK INSULATED R3166 1 9008-C | PMELTYPEII
83 SCREWDRIVER, SQUARE SHANK 3/16 X 2 3/4 5-3161 1 9008-C | PMELTYPE Il
84 SCREWDRIVER, SQUARE SHANK 3/8 X 12 1/2 S-388 1 8008.C | PMELTYPEIl
85 SCREWDRIVER, SQUARE SHANK 5/16 X 3 1/4 5-5161 1 9008-C | PMELTYPE I
86 SCREWDRIVER, SQUARE SHANK 5/16 X 10 1/2 §-5166 1 9008-C | PMELTYPEIl
87 SCREWDRIVER, BATTERY OPERATED 1 9008C | PMELTYPEI
88 SCREWDRIVER, HEX SOCKET .028 P-18 1 9008-C | PMELTYPE Il
89 SCREWDRIVER, HEX SOCKET .035 P-19 1 9008-C | PMELTYPEI
a0 SCREWDRIVER, OFFSET RATCHET SET W/CASE 6 PCS XL-7| 1 9008-C | PMELTYPEl
91 SCREWSTARTER 1 9008-C | PMELTYPEIl
92 SNIPS, ELECTRONIC 6 1/2 86CG 1 9008-C | PMELTYPEIl
93 TOOL KIT, 21 PCS 92140 1 9008-C | PMELTYPENl
94 TOOL 4 WAY SOCKET HANDLE 600 1 9008C | PMELTYPE
95 TOOL, ALIGNMENT 1 9008-C | PMELTYPEII
96 TOOL, ALIGNMENT SPECTROL 1 9008-C | PMELTYPEIl
97 TOOLCASE TCM-100/MT 1 8008.-C | PMELTYPEI
88 WIRE AND CUTTER STRIPPER 103-S i 9008-C | PMELTYPEI
99 WRENGH, ADJUSTABLE 6" 46CG 1 9008-C | PMELTYPEII
100 WRENCH, ALLEN 9/64 1 9008-C | PMELTYPEI
101 KEY 1 9008-C_ | PMELTYPEIl
102 REMOVEABLE TOP TRAY 1 9008C | PMELTYPEII
103 REMOVEABLE BOTTOM TRAY 1 9008C | PMELTYPEI

by Fhlcop /6 LpsF
Crilon Stovad)

Contract F41689-97-C0509 ModificaB817A00029 TESE,= B8




9008-G

9/15/99

‘ .

TEMNO| AD | NOUN QTY | DRAWER | TOOLBOX | WORKCENTER]
1 BIT ALLEN HEX SCREW .050 89-20 7 9008-G | PMELTYPE Il
2 BIT ALLEN HEX SCREW 1/16 99-21 1 9008-G | PMELTYPEIl
3 BIT ALLEN HEX SCREW 1/8 99-24 i 9008-G | PMELTYPE Il
4 BIT ALLEN HEX SCREW 3/16 9926 1 9008-G | PMELTYPEH
5 BIT ALLEN HEX SCREW 3/32 99-23 1 9008-G | PMELTYPE Il
6 BIT ALLEN HEX SCREW 5/32 99-25 1 9008-G_ | PMELTYPEIl
7 BIT ALLEN HEX SCREW 5/64 99-22 i 9008-G | PMELTYPE Il
8 BIT ALLEN HEX SCREW 7/64 99-764 1 9008-G | PMELTYPEII
9 BIT ALLEN HEX SCREW 9/64 99-964 1 9008-G | PMELTYPE Ii
10 BIT BRISTOL SPLINE .076 99-65 1 9008-G | PMELTYPEII
11 BIT BRISTOL SPLINE .096 99-66 1 9008-G | PMELTYPE Il
12 BIT BRISTOL SPLINE .111 99-67 1 9008-G | PMELTYPE
13 BIT BRISTOL SPLINE .145 99-68 1 9008-G | PMELTYPE Il
14 BIT BRISTOL SPLINE .183 99-69 1 9008-G | PMELTYPE Ii
15 BIT, BRISTOL SPLINE 069 99-63 1 9008-G | PMELTYPEI
16 BIT, BRISTOL SPLINE .072 99-64 1 9008-G | PMELTYPEII
17 BIT,BRISTOL SPLINE .048 99-61 7 9008-G | PMELTYPE Il
18 BIT.BRISTOL SPLINE .060 99-62 1 9006-G | PMELTYPE Il
19 BLADE, REVERSIBLE SCREWDRIVER $B-1 1 9008-G | PMELTYPE Il

20 CUTTER, FLUSH E714CG 1 8008-G | PMELTYPE Il
21 ELECTRICIANS KNIFE, ELECTRICIANS K-22 1 9005-G | PMELTYPEIl
2 EXTENSION, 4" 99-X-5 7 9008-G | PMELTYPEIl
23 EXTENSION, 7" 99-X-10 1 8008-G | PMELTYPEIl
24 FLASHLIGHT, AA 1 9008-G | PMELTYPEIl
25 HAMMER, BALL PEEN 11494 1 9008-G | PMELTYPEl
26 HANDLE, REG 99-1 1 9008-G | PMELTYPE Il
27 HANDLE, STRAIGHT, RATCHETING 99-1-R 1 9008-G | PMELTYPEII
28 HANDLE, TORQUE, AMPLIFIER TA2 1 9008-G | PMELTYPE Il
29 HNDL,TEE RAT 3 1/2 X2 3/8 99-4-R 1 9008-G | PMELTYPEII
30 KIT, MINIDRIVER W/HANDLE 8 PCS M-60 1 9008-G | PMELTYPE
31 NUTDRIVER, HOLLOW 1/4 X 7 1/4 HS-8 1 9008-G | PMELTYPEIl
32 NUTDRIVER, HOLLOW 3/16 X 6 1/4 HS-6 1 9008-G | PMELTYPEI
33 NUTDRIVER, HOLLOW 7/16 HS-14 1 9008-G | PMELTYPEN
4 NUTDRIVER, HOLLOW 9/16 HS-18 1 9008-G_ | PMELTYPEII
35 NUTDRIVER, HOL 12X 7 1/4HS-16 1 9008-G | PMELTYPEII
36 NUTDRIVER, HOL 11/32 X 7 1/4 HS-11 1 9008-G | PMELTYPELl
37 NUTDRIVER, HOL 3/8 X 7 1/4 HS-12 1 9008-G | PMELTYPE !l
38 NUTDRIVER, HOL 5/16 x 7 1/4 HS-10 1 9006-G | PMELTYPE Il
39 NUTDRIVER, MAGNETIG 1/4 X 6 1/8 8M 1 9005-G | PMELTYPE
40 NUTDRIVER, MAGNETIC 5/16 X 6 1/8 10M 1 9008-G | PMELTYPE Il
] NUTDRIVER, MIDGET 1/4 P-8 1 9008-G | PMELTYPE Il
42 NUTDRIVER, MIDGET 1/8 P4 1 9008-G | PMELTYPEII
43 NUTDRIVER, MIDGET 11/32 P-11 1 9008-G | PMELTYPEI
44 NUTDRIVER, MIDGET 3/16 P-6 7 9008-G | PMELTYPEI
45 NUTDRIVER, MIDGET 3/32 P-3 1 9008-G | PMELTYPEI
46 NUTDRIVER, MIDGET 3/8 P-12 1 8008-G | PMELTYPEI
47 NUTDRIVER, MIDGET 5/16 P-10 1 9008-G | PMELTYPEI
48 NUTDRIVER, MIDGET 5/32 P-5 1 9008-G | PMELTYPEII
49 NUTDRIVER, MIDGET 7/32 P-7 1 9008-G | PMELTYPEI
50 NUTDRIVER, MIDGET 9/32 P-@ 1 9008-G | PMELTYPEl
51 PLIERS, CHAIN NOSE 8" 59CG 1 8008-G_| PMELTYPE Il
52 PLIERS, DIAGONAL 6" 66CG 1 9008-G | PMELTYPEL
53 PLIERS, LONG NOSE 6" 51CG 1 8008-G | PMELTYPEI
54 PLIERS, MIDGET DIAGONAL 4" 54CG 7 9008-G | PMELTYPEI
55 PLIERS, NEEDLE NOSE 5 1/2° 57CG 1 %008-G | PMELTYPEII
56 PLIERS, SEIZER, 6" STRAIGHT NOSE 42H 1 9008-G | PMELTYPE Il
57 PLIERS, SLIP JOINT COMMON 1 9008-G | PMELTYPE !l
58 PLIERS, SLIP JOINT 5' 50CG 1 9008-G | PMELTYPEI
50 PLIERS, UTILITY 7*_53CG 1 9008-G | PMELTYPEII
60 REAMER, TIP 1/8 TO 3/8 99-38 1 9008-G | PMELTYPENl
60 Clontract] RI SLOTTED R-181, 4..1:6 -3:,;,.., A0Q020 1 9008-G - "PMEL‘IYPE i}
61 s%%gwgﬁ&é qga SLOTTED R333% odifitaticnA i 1 9008-G | PMELTYPEI
62 SCREWDRIVER, PHILLIPS POINT SIZE 0 1/8 X 45/8 XST-100_| 1 9008-G_ | PMELTYPE Ii

Contract F41689-97-C0509 Modifica#8n' A00029

TE-5E.» J¢




; 94
95
96

9008-G 9/15/99

63 SCREWDRIVER PHILLIPS #1 3/16 X 3" XST-101 1 9008-G PMELTYPE li
64 SCREWDRIVER PHILLIPS #1 3/16 X 1 1/2" SX-101 1 9008-G PMELTYPE Il
65 SCREWDRIVER PHILLIPS #2 1/4 X 4" XST102 1 9008-G PMELTYPE Il
66 SCREWDRIVER PHILLIPS BLADE #0 99-820 1 9008-G PMELTYPE Il
67 SCREWDRIVER PHILLIPS BLADE #1 99-821 1 9008-G PMELTYPE Il
68 SCREWDRIVER, PHILLIPS BLADE #2 99-822 1 9008-G PMELTYPE Il
69 SCREWDRIVER RND SHANK R-146 1 9008-G PMELTYPE Il
70 SCREWDRIVER RND SHANK R-144 1 9008-G PMELTYPE Il
71 SCREWDRIVER RND SHANK R-3164 1 9008-G PMELTYPE II
72 SCREWDRIVER RND SHANK R-5325 1 9008-G PMELTYPE Il
73 SCREWDRIVER RND SHANK POSI DRIVE SNAPON #2 1 9008-G PMELTYPE Il
74 SCREWDRIVER RND $HANK BLADE 1/8 99-125 1 9008-G PMELTYPE Il
75 SCREWDRIVER RND $HANK BLADE 3/16 99-811 1 9008-G PMELTYPE Il
76 SCREWDRIVER RND SHANK BLADE 1/4 99-250 1 9008-G PMELTYPE Il
77 SCREWDRIVER RND SHANK BLADE 5/16 99-312 1 9008-G PMELTYPE I
78 SCREWDRIVER RND SHANK R-184 1 9008-G PMELTYPE Il
79 SCREWDRIVER RND SHANK INSULATED R3166 1 9008-G PMELTYPE Il
80 SCREWDRIVER, SQUARE SHANK 3/16 X 2 3/4 8-3161 1 9008-G PMELTYPE Il
81 SCREWDRIVER, SQUARE SHANK 3/8 X 12 1/2 8-388 1 9008-G PMELTYPE Il
82 SCREWDRIVER, SQUARE SHANK 5/16 X 3 1/4 8-5161 1 9008-G PMELTYPE Il
83 SCREWDRIVER, SOUARE SHANK 5/16 X 10 1/2 §-5166 1 9008-G PMELTYPE Il
84 SCREWDRIVER, BATTERY OPERATED 1 9008-G PMELTYPE ||
85 SCREWDRIVER, HEX SOCKET .028 P-18 1 9008-G PMELTYPE |l
86 SCREWDRIVER, HEX SOCKET .035 P-19 1 9008-G PMELTYPE Il
87 SCREWDRIVER, OFFSET RATCHET SET W/CASE 6 PCS XL-7| 1 9008-G PMELTYPE Il
88 SCREWSTARTER 1 9008-G PMELTYPE Il
89 SCRAPER 1 8008-G PMELTYPE Il
90 SCRIBE 1 9008-G PMELTYPE |l
91 SNIPS, ELECTRONIC 6 1/2 86CG 1 9008-G PMELTYPE ||
92 TOOL 4 WAY SOCKET HANDLE 600 1 9008-G PMELTYPE Il
93 TOOL, ALIGNMENT 4 9008-G PMELTYPE Il

TOOL, ALIGNMENT SPECTROL 1 9008-G PMELTYPE Il

TOOLCASE TCM-100/MT 1 9008-G PMELTYPE Il

TOOL, DESOLDERING $S350 1 9008-G PMELTYPE Il
97 WIRE AND CUTTER STRIPPER 103-S 1 9008-G PMELTYPE !l
98 WRENCH, OPENEND 1/4 X 5/16 1 9008-G PMELTYPE Il
99 WRENCH, ADJUSTABLE §" 46CG 1 9008-G PMELTYFE Il
100 KEY 1 9008-G PMELTYPE Il
101 REMOVEABLE TOP TRAY 1 9008-G PMELTYFE Il
102 REMOVEABLE BOTTOM TRAY 1 9008-G PMELTYPE Il
103
104
105

He., ZQWM@ 29
Chihpre

Contract F41689-97-C0509

ModificB#¥n?A 00029

’I‘E-SE‘_‘ 2




9008F

9/15/99

ITEM NO — NOUN QTY | DRAWER | TOOLBOX | WORKCENTER
1 BIT ALLEN HEX SCREW .050 99-20 1 9008-F PMELTYPE Il
2 BIT ALLEN HEX SCREW 1/16 99-21 1 9008-F PMELTYPE ||
3 BIT ALLEN HEX SCREW 1/8 99-24 1 9008-F PMELTYPE Il
4 BIT ALLEN HEX SCREW 3/16 99-26 1 9008-F PMELTYPE I -
S BIT ALLEN HEX SCREW 3/32 99-23 1 9008-F PMELTYPE IL
6 BIT ALLEN'HEX SCREW 5/32 99-25 1 9008-F PMELTYPE I
7 BIT ALLEN HEX SCREW 5/64 99-22 1 9008-F PMELTYPE Il
8 BIT ALLEN HEX SCREW 7/64 99-764 1 9008-F PMELTYPE ||
9 BIT ALLEN HEX SCREW 9/64 99-964 1 9008-F PMELTYPE il
10 BIT BRISTOL SPLINE .076 99-65 1 9008-F PMELTYPE Il
11 BIT BRISTOL SPLINE .096 99-66 1 9008-F PMELTYPE Il
12 BIT BRISTOL SPLINE .111 99-67 1 9008-F PMELTYPE Ii
13 BIT BRISTOL SPLINE .145 89-68 1 9008-F PMELTYPE II
14 BIT BRISTOL SPLINE .183 99-69 1 9008-F PMELTYPE il
15 BIT, BRISTOL SPLINE .069 99-63 1 8008-F PMELTYPE Il
186 BIT, BRISTOL SPLINE .072 99-84 1 9008-F PMELTYPE Il
17 BIT,BRISTOL SPLINE .048 99-61 1 9008-F PMELTYPE Ii
18 BIT,BRISTOL SPLINE .060 99-62 1 9008-F PMELTYPE Il

20 BLADE, REVERSIBLE SCREWDRIVER $B-1 1 9008-F PMELTYPE Il
22 ELECTRICIANS KNIFE, ELECTRICIANS K-22 1 9008-F PMELTYPE Il
23 EXTENSION, 4" 99-X-5 1 9008-F PMELTYPE I
24 EXTENSION, 7" 99-X-10 1 9008-F PMELTYPE i
25 FLASHLIGHT, AA 1 9008-F PMELTYPE |l
26 HAMMER, BALL PEEN 11-494 1 9008-F PMELTYPE Il
27 HANDLE, REG 99-1 1 9008-F PMELTYPE Il
28 HANDLE, STRAIGHT, RATCHETING 99-1-R 1 9008-F PMELTYPE Il
29 HANDLE, TORQUE,AMPLIFIER TA2 1 8008-F PMELTYPE li
30 HNDL,TEE RAT 3 1/2 X2 3/8 99-4-R 1 9008-F PMELTYPE Il
31 KIT, MINIDRIVER W/HANDLE 8 PCS M-60 1 9008-F PMELTYPE Il
32 NUTDRIVER, HOLLOW 1/4 X 7 1/4 HS-8 1 9008-F PMELTYPE Il
33 NUTDRIVER, HOLLOW 3/16 X6 1/4 HS-6 1 9008-F PMELTYPE Il
34 NUTDRIVER, HOLLOW 7/16 HS-14 1 9008-F PMELTYPE Il
35 NUTDRIVER, HOLLOW 9/16 H5-18 1 9008-F PMELTYPE Il
36 NUTDRIVER, HOL 1/2X 7 1/4 H$-16 1 9008-F PMELTYPE Il
37 NUTDRIVER, HOL 11/32 X7 1/4 HS-11 1 9008-F PMELTYPE Il
38 NUTDRIVER, HOL 3/8 X7 1/4 HS-12 1 9008-F PMELTYPE Il
39 NUTDRIVER, HOL 5116 x7 1/4 HS-10 1 9008-F PMELTYPE il
40 NUTDRIVER, MAGNETIC 1/4 X 6 1/8 8M 1 9008-F PMELTYPE Il
M NUTDRIVER, MAGNETIC $/16 X6 1/8 10M 1 9008-F PMELTYPE I
42 NUTDRIVER, MIDGET 1/4 P-8 1 9008-F PMELTYPE I
43 NUTDRIVER, MIDGET 1/8 P4 1 9008-F PMELTYPE Il
44 NUTDRIVER, MIDGET 11/32 P-11 1 9008-F PMELTYPE li
45 NUTDRIVER, MIDGET 3/16 P-6 1 9008-F PMELTYPE Il
46 NUTDRIVER, MIDGET 3/32 P-3 1 9008-F PMELTYPE li
47 NUTDRIVER, MIDGET 3/8 P-12 1 9008-F PMELTYPE II
48 NUTDRIVER, MIDGET 5/16 P-10 1 9008-F PMELTYPE Il
49 NUTDRIVER, MIDGET 5/32 P-§ 1 9008-F PMELTYPE Il
S0 NUTDRIVER, MIDGET 7/32 P-7 1 9008-F PMELTYPE |l
51 NUTDRIVER, MIDGET 9/32 P-9 1 9008-F PMELTYPE Il
52 PICK SET ASA204A S5PC 1 9008-F PMELTYPE Il
53 PLIERS, CHAIN NOSE 8" 59CG 1 9008-F PMELTYPE il
54 PLIERS, DIAGONAL 6" 66CG 1 9008-F PMELTYPE Il
S5 PLIERS, LONG NOSE 6" 51CG, 1 9008-F PMELTYPE il
56 PLIERS, MIDGET DIAGONAL 4" S4CG 1 9008-F PMELTYPE Il
57 PLIERS, NEEDLE NOSE § 1/2" 57CG 1 9008-F PMELTYPE Il
58 PLIERS, SEIZER, 6" STRAIGHT NOSE 42H 1 9008-F PMELTYPE Il
59 PLIERS SEIZER, BENT NOSE 1 9008-F PMELTYPE If
60 PLIERS SLIP JOINT COMMON 1 9008-F PMELTYPEII
61 PLIERS, SLIP JOINT §" 50CG 1 9008-F PMELTYPE Il
62 PLIERS, UTILITY 7" 83CG 1 9008-F PMELTYPE ||
63 REAMER, TIP 1/8 TO 3/8 99-38 1 9008-F PMELTYPE Il
64 SCRAPER 1 9008-F PMELTYPE Il
65 SCREWDRIVER 1/4 SLOTTED R-181 1 9008-F PMELTYPE Il

Contract F41689-97-C0509

Modifidi#n! A00029

TE-5 5= 76




.

et RtV E Ry 5 5

9S008F

9/15/99

66 SCREWDRIVER 1/8 SLOTTED R-3323 1 9008-F PMELTYPE ||
67 SCREWDRIVER, PHILLIPS POINT SIZE0 1/8 X 45/8 1 9008-F PMELTYPE Il
68 SCREWDRIVER PHILLIPS #1 3/16 X 3" XST-101 1 9008-F PMELTYPE II
69 SCREWDRIVER PHILLIPS #1 3/16 X 1 1/2" 8X-101 1 9008-F PMELTYPE Il
70 SCREWDRIVER PHILLIPS #2 1/4 X 4" X8T102 1 9008-F ‘PMELTYPE Il
7 SCREWDRIVER PHILLIPS BLADE #0 99-820 1 8008-F PMELTYPE Il
72 SCREWDRIVER PHILLIPS BLADE #1 99-821 1 9008-F PMELTYPE Il
73 SCREWDRIVER, PHILLIPS BLADE #2 99-822 1 9008-F PMELTYPE ||
74 SCREWDRIVER RND SHANK R-146 1 9008-F PMELTYPE Il
75 SCREWDRIVER RND SHANK R-144 1 9008-F PMELTYPE Il
76 SCREWDRIVER RND SHANK R-3164 1 8008-F PMELTYPE Il
7 SCREWDRIVER RND SHANK R-5325 1 9008-F PMELTYPE I
78 SCREWDRIVER RND SHANK BLADE 1/8 88-125 1 9008-F PMELTYPE Il
79 SCREWDRIVER RND SHANK BLADE 3/16 99-811 1 9008-F PMELTYPE Il
80 SCREWDRIVER RND SHANK BLADE 1/4 99-250 1 8008-F PMELTYPE Il
81 SCREWDRIVER RND SHANK BLADE 5/16 99-312 1 9008-F PMELTYPE li
82 SCREWDRIVER RND SHANK R-184 1 9008-F PMELTYPE Il
83 SCREWDRIVER RND SHANK INSULATED R3166 1 9008-F PMELTYPE Il
84 SCREWDRIVER, SQUARE SHANK 3/16 X 2 3/4 8-316 1 9008-F PMELTYPE Il
85 SCREWDRIVER, SQUARE SHANK 3/8 X 12 1/2 5-388 1 9008-F PMELTYPE il
86 SCREWDRIVER, SQUARE SHANK 5/16 X 3 1/4 8-516 1 S008-F PMELTYPE Il
87 SCREWDRIVER, SQUARE SHANK 6/16 X 10 1/2 8-51 1 9008-F PMELTYPE Il
88 SCREWDRIVER, BATTERY OPERATED 1 9008-F PMELTYPE Il
89 SCREWDRIVER, HEX SOCKET .028 P-18 1 9008-F PMELTYPE Il
90 SCREWDRIVER, HEX SOCKET .035 P-19 1 9008-F PMELTYPE I
9N SCREWDRIVER, OFFSET RATCHET SET W/CASE 6 1 S008-F PMELTYPE Il
92 SCRIBE 1 8008-F PMELTYPE i
93 SNIPS, ELECTRONIC 6 1/2 86CG 1 9008-F PMELTYPE Il
94 SQLDER EXTRACTOR 1 9008-F PMELTYPE Il
95 TOOL KIT, 20 PCS 92140 1 9008-F PMELTYPE Il
96 TOOL 4 WAY SOCKET HANDLE 600 1 9008-F PMELTYPE Il
97 TOOL, ALIGNMENT SPECTROL 1 9008-F PMELTYPE II
98 TOOLCASE TCM-100/MT 1 9008-F PMELTYPE Il
99 WIRE AND CUTTER STRIPPER 103-8 1 9008-F PMELTYPE Il
100 WRENCH, ADJUSTABLE 6" 46CG 1 9008-F PMELTYPE I
101 WRENCH, ADJUSTABLE 8" 1 9008-F |PMELTYPE Il

102 WRENCH, ADJUSTABLE 4" 1 9008-F  |PMELTYPE Il

103 WRENCH, ALLEN 9/64 1 9008-F  |PMELTYPEII

104 WRENCH, COMBINATION 9/16" 2 9008-F_ IPMELTYPE Il

105 KEY 1 9008-F  (PMELTYPE Il

106 REMOVEABLE TOP TRAY 1 9008-F |PMELTYPEII

107 REMOVEABLE BOTTOM TRAY 1 9008-F  [PMELTYPE ||

Contract F41689-97-C0509

ModificatisicA 00029

TESEr = 37




9008H

9/15/99

ITEMNO [ AD [ NOUN Q@TY | DRAWER | TOOLBOX | WORKGENTER]
1 BIT ALLEN HEX SCREW .050 99-20 1 9008-H ESS LAB
2. BIT ALLEN HEX SCREW 1/16 99-21 1 9008-H ESS LAB
3 BIT ALLEN HEX SCREW 1/8 99-24 1 9008-H ESS LAB
a BIT ALLEN HEX SCREW 3/16 99-26 1 ! 9008-H ESS LAB
5 BIT ALLEN HEX SCREW 3/32 99-23 1 [ 9008-H ESS LAB
6 BIT ALLEN HEX SCREW 5/32 99-25 1 | 9008-H ESS LAB
7 BIT ALLEN HEX SCREW 5/64 99-22 1 | o008-H ESS LAB
8 BIT ALLEN HEX SCREW 7/64 99-764 1 | 9008-H ESS LAB
9 BIT ALLEN HEX SCREW 9/64 99-064 1 i 9008-H ESS LAB
10 BIT BRISTOL SPLINE .076 99-65 1] | 9008-H ESS LAB
1 BIT BRISTOL SPLINE .096 99-66 1 9008-H ESS LAB
12 BIT BRISTOL SPLINE .111 99-67 1 9008-H ESS LAB
13 BIT BRISTOL SPLINE .145 99-68 1 9008-H ESS LAB
14 BIT BRISTOL SPLINE .183 99-69 1 9008-H ESS LAB
15 BIT, BRISTOL SPLINE .068 99-63 1 9008-H ESS LAB
16 BIT, BRISTOL SPLINE .072 99-64 1 | 9008-H ESS LAB

17 BIT,BRISTOL SPLINE .048 99-61 1 9008-H ESS LAB
18 BIT,BRISTOL SPLINE .060 99-62 1 9008-H ESS LAB
19 BIT, PHILIPS #1 AM0O 1 9008-H ESS LAB
20 BIT, PHILIPS #2 D1222AA 1 9008-H ESS LAB
21 BIT, PHILIPS #3 D1223AA 1] 9008-H ESS LAB
22 BIT, COMMON H3221X 1| 9008-H ESS LAB
23 BIT, TORX T-10 1 9008-H ESS LAB
24 BIT, TORX T-15 1 | 9008-H ESS LAB
25 BIT, TORX T-25 1 | 9008-H ESS LAB
26 BIT, TORX T-30 1 | 9008-H ESS LAB
27 BIT HOLDER SDM11 1 | 9008-H ESS LAB
28 BLADE, REVERSIBLE SCREWDRIVER SB-1 1 9008-H ESS LAB
29 CUTTER, FLUSH E714CG 1 9008-H ESS LAB
30 ELECTRICIANS KNIFE, ELECTRICIANS K-22 1 | 9008-H ESS LAB
31 EXTENSION, 4" 99-X-5 1 i 9008-H ESS LAB
32 EXTENSION, 7" 99-X-10 1 9008-H ESS LAB
33 FLASHLIGHT, AA 1 9008-H ESS LAB
34 HANDLE, REG 99-1 1 9008-H ESS LAB
35 HANDLE, STRAIGHT, RATCHETING 99-1-R 1 9008-H ESS LAB
36 HANDLE, TORQUE AMPLIFIER TA2 1 9008-H ESS LAB
37 HNDL TEE RAT 3 1/2 X2 3/8 994-R 1] 9008-H ESS LAB
38 KIT, MINIDRIVER W/HANDLE 8 PCS M-60 1] 9008-H ESS LAB
39 NUTDRIVER, HOLLOW 1/4 X 7 1/4 HS-8 14 9008-H ESS LAB
40 NUTDRIVER, HOLLOW 3/16 X 6 1/4 HS-6 1 9008-H ESS LAB
41 NUTDRIVER, HOLLOW 7/16 HS-14 1 9008-H ESS LAB
42 NUTDRIVER, HOLLOW 9/16 HS-18 1] 9008-H ESS LAB
43 NUTDRIVER, HOL 1/2 X 7 1/4 HS-16 1] 9008-H ESS LAB
44 NUTDRIVER, HOL 11/32 X 7 1/4 HS-11 1] 9008-H ESS LAB
45 NUTDRIVER, HOL 3/8 X 7 1/4 HS-12 1 9008-H ESS LAB
46 NUTDRIVER, HOL 5/16 x 7 1/4 HS-10 1] 9008-H ESS LAB
47 NUTDRIVER, MAGNETIC 1/4 X 6 1/8 8M 1 9008-H ESS LAB
48 NUTDRIVER, MAGNETIC 5/16 X 6 1/8 10M 1 9008-H ESS LAB
49 NUTDRIVER, MIDGET 1/4 P-8 1 | 9008-H ESS LAB
50 NUTDRIVER, MIDGET 1/8 P4 1 . 9008-H ESS LAB
51 NUTDRIVER, MIDGET 11/32 P-11 1 9008-H ESS LAB
52 NUTDRIVER, MIDGET 3/16 P-6 1] 9008-H ESS LAB
53 NUTDRIVER, MIDGET 3/32 P-3 1 [ 9008-H ESS LAB
54 NUTDRIVER, MIDGET 3/8 P-12 1 | 9008-H ESS LAB
55 NUTDRIVER, MIDGET 5/16 P-10 1 9008-H ESS LAB
56 NUTDRIVER, MIDGET 5/32 P-5 1 9008-H ESS LAB
57 NUTDRIVER, MIDGET 7/32 P-7 1 9008-H ESS LAB
58 NUTDRIVER, MIDGET 9/32 P-9 1 9008-H ESS LAB
59 PICK SET ASAZ204A 5PC 1 9008-H ESS LAB
60 PLIERS, CHAIN NOSE 8" 59CG 1 9008-H ESS LAB

Contract F41689-97-C0509

Modification A00029
Page 1

1E58 - I




9008H

9/15/99

61 PLIERS, DIAGONAL 6" 66CG K I 9008-H ESS LAB
62 PLIERS, LONG NOSE &" 51CG ;1 9008-H ESS LAB
63 PLIERS, MIDGET DIAGONAL 4" 54CG 1 9008-H ESS LAB
64 PLIERS, NEEDLE NOSE 5 1/2" 57CG 1 9008-H ESS LAB
65 PLIERS, SEIZER, 6" STRAIGHT NOSE 42H 1 | 9008-H ESS LAB
66 PLIERS, SLIP JOINT 5" 50CG 1 | 9008-H ESS LAB
87 PLIERS, UTILITY 7" 53CG 1 9008-H ESS LAB
68 REAMER, TIP 1/8 TO 3/8 99-38 1 9008-H ESS LAB
69 SCRAPER 1 9008-H ESS LAB
70 SCREWDRIVER, APEX 268P-10 1 9008-H ESS LAB - -
71 SCREWDRIVER, APEX 268P-4 1 9008-H ESS LAB
72 SCREWDRIVER, APEX 268P-6 1 9008-H | ESSLAB
73 SCREWDRIVER, APEX 268P-8 1 8008-H ESS LAB
74 SCREWDRIVER, APEX BIT #10 2-10 1 | 9008-H ESS LAB
75 SCREWDRIVER, APEX BIT #12 M9946/12-008 1 9008-H ESS LAB
76 SCREWDRIVER, APEX BIT #4 9946/4-4 1 9008-H ESS LAB
77 SCREWDRIVER, APEX BIT #6 A1C212-6 1 9008-H ESS LAB
78 SCREWDRIVER, APEX BIT #8 TS212-8 1 9008-H ESS LAB
79 SCREWDRIVER 1/4 SLOTTED R-181 1 9008-H ESS LAB
80 SCREWDRIVER 1/8 SLOTTED R-3323 1 9008-H ESS LAB
81 SCREWDRIVER, PHILLIPS POINT SIZE 0 1/8 X 4 5/8 XST-1] 1 9008-H ESS LAB
82 SCREWDRIVER PHILLIPS #1 3/16 X 3" XST-101 1 9008-H ESS LAB
83 SCREWDRIVER PHILLIPS #1 3/16 X 1 1/2" SX-101 1 9008-H ESS LAB
84 SCREWDRIVER PHILLIPS #2 1/4 X 4" X8T102 1 9008-H ESS LAB
85 SCREWDRIVER PHILLIPS BLADE #0 99-820 1 9008-H ESS LAB
86 SCREWDRIVER PHILLIPS BLADE #1 99-821 1 9008-H ESS LAB
87 SCREWDRIVER, POZIDRIV #1 1301-PZD | 1 9008-H ESS LAB
88 SCREWDRIVER, POZIDRIV #2 1302-PZD P 9008-H ESS LAB
89 SCREWDRIVER, PHILLIPS BLADE #2 99-822 i1 9008-H ESS LAB
920 SCREWDRIVER RND SHANK R-146 1 9008-H ESS LAB
9N SCREWDRIVER RND SHANK R-144 1 ;. 9008-H ESS LAB
92 SCREWDRIVER RND SHANK R-3164 K | 9008-H ESS LAB
93 SCREWDRIVER RND SHANK R-6325 i1 | 9008-H ESS LAB
94 SCREWDRIVER RND SHANK BLADE 1/8 99-125 1 | 9008-H ESS LAB
95 SCREWDRIVER RND SHANK BLADE 3/16 99-811 1 ' 9008-H | ESSLAB
96 SCREWDRIVER RND SHANK BLADE 1/4 98-250 A1 9008-H | ESSLAB
97 SCREWDRIVER RND SHANK BLADE 5/16 99-312 | 1 9008-H ESS LAB
98 SCREWDRIVER RND SHANK R-184 1 9008-H ESS LAB
99 SCREWDRIVER RND SHANK INSULATED R3166 1 9008-H ESS LAB
100 SCREWDRIVER, SQUARE SHANK 3/16 X 2 3/4 S-3161 1 9008-H ;| ESSLAB
101 SCREWDRIVER, SQUARE SHANK 3/8 X 12 1/2 §-388 1 9008-H @ ESSLAB
102 SCREWDRIVER, SQUARE SHANK 5/16 X 3 1/4 8-5161 1 9008-H ESS LAB
103 SCREWDRIVER, SQUARE SHANK 5/16 X 10 1/2 §-5166 1 9008-H ESS LAB
104 SCREWDRIVER, BATTERY OPERATED W/2 BITS & CHAR . 4 9008-H . ESS LAB
105 SCREWDRIVER, HEX SOCKET .028 P-18 1 9008-H ESS LAB
106 SCREWDRIVER, HEX SOCKET .035 P-19 1 9008-H ESS LAB
107 SCREWDRIVER, OFFSET RATCHET SET W/CASE 6 PCS 1 9008-H ESS LAB
108 SCREWSTARTER : ' 1 9008-H ESS LAB
109 SNIPS, ELECTRONIC 6 1/2 86C! 1 9008-H ESS LAB
110 TOOL KIT, 20 PCS 92140 P 9008-H ESS LAB
111 TOOL 4 WAY SOCKET HANDLE 600 L1 9008-H ESS LAB
112 TOOL, ALIGNMENT 3767 K 9008-H ESS LAB
13 TOOL, ALIGNMENT SPECTROL K 9008-H ESS LAB
114 TOOLCASE TCM-100/MT 1 9008-H ESS LAB
115 WIRE AND CUTTER STRIPPER 103-8 1 9008-H ESS LAB
116 WRENCH, ADJUSTABLE 6" 46CG 1 9008-H ESS LAB
117 WRENCH SET, IGNITION 9 PCS : 1 9008-H ESS LAB
118 WRENCH SET, ALLEN HEX SAE 12 PCS 1 | 9008-H ESS LAB
119 WRENCH SET, ALLEN HEX METRIC 8 PCS 1 9008-H ESS LAB
120 KEY A1 9008-H ESS LAB
121 REMOVEABLE TOP TRAY |1 9008-H ESS LAB

Contract F41689-97-C0509 Modigigation A00029

m,—g -39




9008H 9/15/99

122 REMOVEABLE BOTTOM TRAY 1! 9008-H ESS LAB

Chaite, Fboe ot /6 Lop5 2
it STt

Page 3 ’
Contract F41689-97-C0509 Modification A00029 TESE, ~ /@




9008-J 9/15/99
MEMNO[  AD | NOUN QTY | DRAWER | TOOLBOX | WORKCENTER]
1 BIT ALLEN HEX SCREW .050 99-20 1 9008-J | PMELTYPE Il
2 BIT ALLEN HEX SCREW 1/16 99-21 1 9008-J" | PMELTYPEII
3 BIT ALLEN HEX SCREW 1/8 99-24 1 9008-J | PMELTYPE Il
4 BIT ALLEN HEX SCREW 3/16 93-26 1 9008-J | PMELTYPE II
5 BIT ALLEN HEX SCREW 3/32 99-23 1 9008-) | PMELTYPE I
6 BIT ALLEN HEX SCREW 5/32 99-25 1 9008-J | PMELTYPE i
7 BIT ALLEN HEX SCREW 5/64 99-22 1 9008-1 | PMELTYPE Il
8 BIT ALLEN HEX SCREW 7/64 99-764 1 8008-J | PMELTYPEII
9 BIT ALLEN HEX SCREW 8/64 99-964 1 9008-J | PMELTYPEI
10 BIT BRISTOL SPLINE .076 99-65 1 9008-J | PMELTYPE Il
11 BIT BRISTOL SPLINE 086 89-66 1 9008-J | PMELTYPE il
12 BIT BRISTOL SPLINE .111 99-67 1 9008-J | PMELTYPE !l
13 BIT BRISTOL SPLINE 145 89-68 1 9008-J | PMELTYPEI
14 BIT BRISTOL SPLINE 183 96-69 1 9008-4 | PMELTYPE Il
15 BIT, BRISTOL SPLINE .069 99-63 1 9008-) | PMELTYPE I
16 BIT, BRISTOL SPLINE .072 99-64 1 9008-) | PMELTYPEI
17 BIT,BRISTOL SPLINE .048 95-61 1 9008-) | PMELTYPE Il
18 BIT.BRISTOL SPLINE 060 95-62 1 9008-J | PMELTYPE Il
19 BLADE, REVERSIBLE SCREWDRIVER SB-1 1 9008-J | PMELTYPE Il
21 ELECTRICIANS KNIFE, ELECTRICIANS K-22 1 9008-J | PMELTYPE i
22 EXTENSION, 4" 99-X-5 1 9008 | PMELTYPEI
23 EXTENSION, 7° 99-X-10 1 9008-J | PMELTYPEN
25 HANDLE, REG 99-1 1 5008-J | PMELTYPE Il
26 HANDLE, STRAIGHT, RATCHETING 983-1-R 1 9008-J | PMELTYPE I
27 HANDLE, TORQUE AMPLIFIER TA2 1 9008-J | PMELTYPE Il
28 HNDL,TEE RAT 3 1/2 X2 3/8 99-4-R 1 9008-4 | PMELTYPE (I
28 KIT, MINIDRIVER W/HANDLE 8 PCS M-60 1 9008-J | PMELTYPE Il
30 NUTDRIVER, HOLLOW 1/4 X 7 1/4 HS-8 1 90084 | PMELTYPE Il
31 NUTDRIVER, HOLLOW 3/16 X 6 1/4 HS-6 1 6008-1 | PMELTYPE Il
32 NUTDRIVER, HOLLOW 7/16 HS-14 1 9008-J | PMELTYPE i
33 NUTDRIVER. HOLLOW 8/16 HS-18 1 9008-) | PMELTYPE Nl
34 NUTDRIVER, HOL 1/2 X7 1/4 HS-16 1 9008-J | PMELTYPE Il
35 NUTDRIVER, HOL 11/32 X7 1/4 HS-11 1 9008-J | PMELTYPE Il
36 NUTDRIVER, HOL 3/8X 7 1/4 HS-12 1 9008-J | PMELTYPEIl
37 NUTDRIVER, HOL 5/16 x 7 1/4 HS-10 1 9008-4 | PMELTYPEII
38 NUTDRIVER, MAGNETIC 1/4 X 6 1/8 8M 1 9008-J | PMELTYPE I
39 NUTDRIVER, MAGNETIC 5/16 X 6 1/8 10M 1 9008-) | PMELTYPE Il
40 NUTDRIVER, MIDGET 1/4 P-8 1 9008-J | PMELTYPE Il
1] NUTDRIVER, MIDGET 1/8 P4 1 9008 | PMELTYPE
42 NUTDRIVER, MIDGET 11/32 P-11 1 9008-J | PMELTYPE Il
43 NUTDRIVER, MIDGET 3/16 P-6 1 9008-4 | PMELTYPEI
44 NUTDRIVER, MIDGET 3/32 P-3 1 9008-) | PMELTYPE Ii
45 NUTDRIVER, MIDGET 3/8 P-12 1 90080 | PMELTYPEII
46 NUTDRIVER, MIDGET 5/16 P-10 1 9008-J | PMELTYPE Il
a7 NUTDRIVER, MIDGET 5/32 P-5 1 9008-J | PMELTYPE Il
48 NUTDRIVER, MIDGET 7/32 P-7 1 9008-J | PMELTYPEIi
49 NUTDRIVER, MIDGET 9/32 P-9 1 8008-J | PMELTYPEI
50 PLIERS, CHAIN NOSE 8" 59CG i 9008-J | PMELTYPE Il
51 PLIERS, DIAGONAL 6" 66CG 1 9008-J | PMELTYFE Il
52 PLIERS, LONG NOSE 6" 51CG 1 9008-J_ | PMELTYPEN
53 PLIERS, MIDGET DIAGONAL 4" 54CG 1 8008-J | PMELTYPE I
54 PLIERS, NEEDLE NOSE 5 1/2* 57CG 1 6008-J | PMELTYPE Il
55 FLIERS, SEIZER, 6" STRAIGHT NOSE 42H 1 9008-]_ | PMELTYPE Il
56 PLIERS, SLIP JOINT 5° 50CG 1 9008-J | PMELTYPEN
57 PLIERS, UTILITY 7" 53CG 1 9008-J | PMELTYPEII
58 REAMER, TIP 1/8 TO 3/8 99-38 1 90080 | PMELTYPE I
59 SCREWDRIVER 1/4 SLOTTED R-181 1 8008-J | PMELTYPE I

Contract F41689-97-C0509

Modification A00029
Page 1

Es€ = ¥



9008-J 9/15/99
ITEM NO NOUN QTY | DRAWER | TOOLBOX | WORKCENTER
~ 60 SCREWDRIVER 1/8 SLOTTED R-3323 1 9008-J] | PMELTYPE Il
61 SCREWDRIVER, PHILLIPS POINT SIZE 0 1/8 X 4 5/8 XST-100 1 9008-J | PMELTYPE Il
62 SCREWDRIVER PHILLIPS #1 3/16 X 3" XST-101 1 9008-J | PMELTYPE I
63 SCREWDRIVER PHILLIPS #1 3/18 X 1 1/2" SX-101 1 9008-J PMELTYPE |l
64 SCREWDRIVER PHILLIPS #2 1/4 X 4" X8T102 1 9008-J PMELTYPE 1|
85 SCREWDRIVER PHILLIPS BLADE #0 99-820 1 9008-J | PMELTYPE Il
66 SCREWDRIVER PHILLIPS BLADE #1 99-821 1 9008-J PMELTYPE 1l
67 SCREWDRIVER, PHILLIPS BLADE #2 99-822 1 9008-J | PMELTYPE Il
68 SCREWDRIVER RND SHANK R-146 1 9008-J | PMELTYPE Il
69 SCREWDRIVER RND SHANK R-144 7 9008 | PMELTYPE Ii
70 SCREWDRIVER RND SHANK R-3164 1 9008-J | PMELTYPE Il
71 SCREWDRIVER RND SHANK R-5325 1 9008-J | PMELTYPE Il
72
73 SCREWDRIVER RND SHANK BLADE 1/8 89-125 1 9008-J PMELTYPE Il
74 SCREWDRIVER RND SHANK BLADE 3/16 99-811 1 9008-J | PMELTYPE Il
75 SCREWDRIVER RND SHANK BLADE 1/4 89-250 1 9008-J PMELTYFE Il
76 SCREWDRIVER RND SHANK BLADE 5/16 99-312 1 9008-J | PMELTYPE Il
77 SCREWDRIVER RND SHANK R-184 1 8008 | PMELTYPE Il
78 SCREWDRIVER RND SHANK INSULATED R3166 1 9008-J | PMELTYPE II
79 SCREWDRIVER, SQUARE SHANK 3/16 X 2 3/4 5-3161 1 9008-J | PMELTYPE Il
80 SCREWDRIVER, SQUARE SHANK 3/8 X 12 1/2 5-388 1 9008-J | PMELTYPE Il
81 SCREWDRIVER, SQUARE SHANK 5/16 X 3 1/4 §-5161 1 9008-J PMELTYPE I
82 SCREWDRIVER, SQUARE SHANK 5/16 X 10 1/2 8-5166 1 a008-J PMELTYPE !l
84 SCREWDRIVER, HEX SOCKET .028 P-18 1 9008-J | PMELTYPE Il
85 SCREWDRIVER, HEX SOCKET .035 P-13 1 2008-J PMELTYPE I
86 SCREWDRIVER, OFFSET RATCHET SET W/CASE 6 PCS XL-75 1 9008-] | PMELTYPE Il
87 SNIPS, ELECTRONIC 6 1/2 86CG 1 9008-J | PMELTYPE It
88 TOOL 4 WAY SOCKET HANDLE 600 1 9008-J PMELTYPE i
89 TOOLCASE TCM-100/MT 1 §008-J | PMELTYPE If
90 WIRE AND CUTTER STRIPPER 103-S 1 9008-] | PMELTYPE II
a1 SCREWDRIVER, BATTERY OPERATED W/CHARGER & 2 APEX BIT 4 9008-J PMELTYPE Il
a2 TOOL ALIGNMENT, SPECTROL 1 9008-J PMELTYPE 1|
a3 TOOL ALIGNMENT 1 9008-J PMELTYPE Il
94 WRENCH, CRESCENT 6" 46CG 1 9008-J PMELTYPE Il
95 REMOVEAELE TOP TRAY 1 ‘9008-J PMELTYPE I}
96 REMOVEABLE BOTTOM TRAY 1 9008-J PMELTYPE Ii

Ao Al el SR 75

Contract F41689-97-C0509

Modifjsgfion A00029

TESE = Y




82 MXS/MAY CTK9008-ST ’ 9/15/99

[TITEMNO | AID NOUN Qry DRAWER | TOOLBOX
1 C CLAMP 1 PHYS/DIM | 9008-ST
Z C CLAMP 1" 1 PHYS/DIM 9008-ST
3 VICE 4" 1 PHYS/DIM 9008-ST
2 'SCRAPER 1 SCHED 9008-5T

3" SCISSOR 1 SCHED 9008-ST
4" SCISSOR 1 OFFICE ‘ 9008-ST
7
8
9
10 i
1 [

L., P ol S E B TZ

Contract F41689-97-C0509 Modification A00029 TE-5 £-= v ’

Page 1




CTK 9008-TC

1

2 WRENCH, PIPE 31" 2 9008-TC

3 WRENCH, ADJUSTABLE 2 9008-TC

4 LOCK 1 9008-TC

5 WRENCH, SPANNER 1 9008-TC
KEY 1 9008-TC

@

st flotcont 16520 75

Contract F41689-97-C0509 Modification A00029

Page 1

9/16/99

m-g‘f - Yy




]

82MXS/MAY 9008TS 9/15/99

DRAWER TOOLBOX

ITEM NO AID NOUN QTY
1 BREAKER BAR 1/2 X 15" 1 9008-TS
. 2 BREAKER BAR 3/8 X 8" 1 9008-TS
3 BREAKER BAR 3/4 X 18" 1 9008-TS
4 "C" CLAMP 3" 2 9008-TS
5 WRENCH STRAP BT-BS-609 1 9008-TS
6 TOOL, TIEWRAP GS 2B 1 9008-TS
7 WRENCH SET, ALLEN, T HANDLED, 11PCS 1 9008-TS
8 KEY 2 9008-TS

b 22y Rrlcommt /G FF

Oosbpr ot

Page 1
Contract F41689-97-C0509 Modification A00029 TE-Se'Y S




" 'ASSIGNED TOOL BOXES 3 JUNE 1999
ITEM# NOUN QTYlinv.# TOOLBOX | WORKCENTER
1 _|ADAPTER 1/2 TO 3/8 1 1205 9011 CESE
2 __|ADAPTER  3/8 DR X 1/2DR 1 1199 9011 CESE
3 __|ADAPTER 3/8 DRX 1/4 DR 1 1200 9011 CESE
4 |ADJUSTER, GOVERNOR CLUTCH 1 1214 9011 CESE
5 |ANALIZER 13PC 1 (787 9011 CESE
6 |BAG, DISPATCH 2 1223 9011 CESE
7 |BAR, PRY 3 1304 9011 CESE
8 |BATTERY TESTKIT 5PC 1 1206 9011 CESE
9 |[BATTERY WATER BOTTLE 2 194 9011 CESE™
10 |BENDER, CONDUIT _ 1/2" 1 1193 9011 CESE
11 |BENDER, TUBING  1/2" 1 1378 9011 CESE
12 |BENDER, TUBING  1/4" 1 1379 9011 CESE
13 |BENDER, TUBING  3/8" 1 1380 9011 CESE
14 |BENDER, TUBING KIT SPRING 6 PC 1 1381 9011 CESE
15 |BIT, EXPANSION 1" 1 1235 9011 CESE
16 |BIT, EXPANSION 3" 1 1236 9011 CESE
17 __|BIT, WOOD #4 1 1208 9011 CESE
18 [BIT, WOOD _ #8 1 1396 9011 CESE
19 |BIT, WOOD #12 1 1395 9011 CESE
20 |BIT, WOOD #16 1 1207 9011 CESE
21 |BOARD, GASKET CUTTER 1 1259 9011 CESE
22 |BOX, JUNCTION 1.1276 9011 CESE
23 |BRACE, WOOD 1 1397 9011 CESE
24 |BRUSH, FILE 1 1244 9011 CESE
25 |BRUSH, WIRE 2 1392 9011, . CESE
26 |CHARGING STATION, REFR. 1 1213 9011 CESE
27 |CHISEL, COLD SET 9 PC 1 1215 9011 CESE
28 |COOLANT PURIFICATION REP.KIT 21PCS | 1 | 789 9011 CESE
29 |CRIMPER 1 1661 9011 CESE
30 |CRIMPER, CABLE 1 1665 9011 CESE
‘31 _|CRIMPER, WIRE 1 | 664 9011 CESE
32 |CROW BAR 3 217 9011 CESE
33 |CUTTER,BOLT 5/16" 1 1209 9011 CESE
34 |CUTTER,PIPE 1/8 TO 2" 1 1293 9011 CESE
35 |DIE, PIPE THREADING 1" 1 1219 9011 CESE
36__|DIE, PIPE THREADING 2" 1 1222 9011 CESE
37__|DIE, PIPE THREADING 1 1/2" 1.1221 9011 CESE
38 |DIE, PIPE THREADING 11/4" 1 1220 9011 CESE
39 |DIESEL TUNE UP KIT 17PC 1 {788 9011 CESE
40 [DONUT PUSHER 1 1224 9011 CESE
41 |DRILL MOTOR 1/2 DR 1 1226 9011 CESE
42 |DRILL, MOTOR 1/4 CHUCK 1 1227 9011 CESE
43 | DRILL MOTOR CORDLESS 7PCS 1 1741 9011 CESE
44 |DRILL, SET TWIST 2 228 9011 CESE
45 |DRILL, WIRE BRUSH ATTACHMENT- 1 1225 9011 CESE
46 |[EASYOUT, SET 8 PC 1 1229 9011 CESE
47 |FLECT. TEST PROBE AMPROBE+B4276 11289 9011 CESE

Contract F41689-97-C0509

Modification A00029

TE A 774
" 1ofs




ASSIGNED TOOL BOXES 3 JUNE 1999
ITEM# NOUN QTY|Inv.# TOOLBOX | WORKCENTER
48 |ETCHER, ELECTRIC 1 1234 9011 CESE
49 |EXTENSION 1/2 DR X 10" 1 1237 9011 CESE
50 |EXTENSION 1/2DR X2 1/2" 1 1238 9011 CESE
51 |EXTENSION 1/2DR X2" 1 |241 9011 CESE
52 |EXTENSION 1/2DR X 5" 11239 9011 CESE
53 |EXTENSION 1/2DR X 6" 1 1240 9011 CESE
54 |EXTENSION 3/8 DR X 10" 1 201 9011 CESE
55 |EXTENSION MAGNET 1 1242 9011 CESE
56 |EXTRACTOR, LIGHT BULB 1 283 9011 CESE -
57 |FILE, CONTACT 1 1245] 9011 CESE
58 |FILE, CORNER 1 {246 9011 CESE
59 |FILE, FLATBD 10" 1 (247 9011 CESE
60 [FILE, FLAT-OVALBD 10" 1 [658] 9011 CESE
61 |FILE, FLAT-OVALBD 12" 1 659 9011 CESE
62 |FILE, HANDLE 4 [248] 9011 CESE
63 |FILE, MILLBD 12" 1 1249 9011 CESE
64 |FILE, RAT TAIL COURSE 10" 1 {250, 9011 CESE
65 |FILE, RAT TAILFINE 10" 1 | 251 9011 CESE
66 |FILE, SMOOTHBD 8" 1 [252] 9011 CESE
67 |FILE, SND CUT 8" 1 [253] 9011 CESE
68 |FINGER, MECHANICAL 1 1287] 9011 CESE
69 |FISH TAPE 2 1198 9011 CESE
70 |FLASHLIGHT, 6 CELL 1 1255 9011 CESE
71 |FLASHLIGHT, 3 CELL 1 1254] 9011 CESE
72 |GASKET CUTTER SET 18PCS 1 1260 9011 CESE
73 |GASKET PUNCH SET  9PCS 1 1737] 9011 CESE
74 |GAUGE, MANIFOLD-134A 1 {660] 9011 CESE
75 |GAUGE, TIRE 1 (374 9011 CESE
76 |GAUGE, CYLINDER 1 1218 9011 CESE
77 |GAUGE, FEELER 2 [243] 9011 CESE
78 |GAUGE, MANIFOLD 2 1286] 9011 CESE
79 |GAUGE, THICKNESS 1 1372] 9011 CESE
80 |GAUGE, WIRE AMER STAND 1 1393 9011 CESE
81 |GUN, GREASE 2 |263] 9011 CESE
82 |GUN, SOLDERING 100-140 WATT 2 [364] 9011 CESE
83 |GUN, SOLDERING 200-260 WATT 1 1365 9011 CESE
84 |[HACKSAW 2.1264] 9011 CESE
85 |HAMMER, BALLPEEN 8 OZ 1 1265 9011 CESE
86 |HAMMER, BALLPEEN 16 OZ 1 (266 9011 CESE
87 [HAMMER, CLAW 1302 2 |267] 9011 CESE
88 |HAMMER, SLEDGE 48 0z 1 [268] 9011 CESE
89 |HANDLE, PIPE THREADING 1 [270] 9011 CESE
90 |HANDLE, VALVE 1 1669 9011 CESE
91 |HEATER GUN 1 [742] 9011 CESE
92 |HINGE HANDLE 1/2DR 1 {274] 9011 CESE
93 |HINGE HANDLE 3/8DR 1 1202] 9011 CESE
94 |[HOLDER, CLUTCH (CACRL) 13pcs 1 1257 9011 CEss |
Contract F41689-97-C0509 Modification A00029 .o\ TES% - - * ’

20f6




Contract F41689-97-C0509

Modification A00029

9

ASSIGNED TOOL BOXES 3 JUNE 1999
ITEM# NOUN QTY|inv.# TOOLBOX | WORKCENTER
95 [IRON, SOLDERING 1 (366 9011 CESE
96 |JACK 1 [738] 9011 CESE
97 |JACKHANDLE 2PC 1 1739 9011 CESE
98 |KEY, CHUCK 1 1667 9011 CESE
99 |KEY, HEXSET 14 PC 1 1272 9011 CESE
100 |KEY,HEXSET 9PC 1 (628 9011 CESE
101 |KNIFE, GLAZING 2 |261 9011 CESE
102 [KNIFE, PUTTY 1 1306 9011 CESE
103 |KNIFE, RAZOR 2 | 387 9011 CESE
104 |KNOCKOUT, ELECTRIC  1/2" 1 [230] © 9011 CESE
105 |KNOCKOUT, ELECTRIC  3/4" 1 1231 9011 CESE
106 |LEVEL 1 (282 9011 CESE
107 |LOADING TUBE AND ARBOR 1 |284] 9011 CESE
108 |MALLET, RUBBER 1 1285 9011 CESE
109 |METER, SIMPSON 260 3 (314 9011 CESE
110 |MIRROR, INSPECTION 2 1275 9011 CESE
111 |MULTIMETER, FLUKE 77 3 1256 9011 CESE
112 |NOZZLE, PNEUMATIC 2 1303 9011 CESE
113 |OIL TESTING KIT 17 PC 1 {291 9011 CESE
114 |OILSTONE, MULTI 1 /290] 9011 CESE
115 |PLIERS, CHANNEL LOCK 7" 1 1211 9011 CESE
116 |PLIERS, CHANNEL LOCK 9" 1 {212 9011 CESE
117 |PLIERS, DIAGONAL CUT 1 1295 9011 CESE
118 |PLIERS, DUCKBILL 11296 9011 CESE
119 |PLIERS, LINEMAN 1 12971 9011 CESE
120 |PLIERS, NEEDLENOSE 1 {298 9011 CESE
121 |PLIERS, RETAINER (IN) 1 (662 9011 CESE
122 |PLIERS, RETAINER (OUT) 1 1663] 9011 CESE
123 |PLIERS, SAFETY WIRE 1 1299 9011 CESE
124 |PLIERS, SIDECUTTER 6" 1 1300 9011 CESE
125 |PLIERS, SNAP RING 1 1301 9011 CESE
126 |PLIERS, TOOTH 1 1666 9011 CESE
127 |PLIERS, VISEGRIP 7" 1 1388 9011 CESE
128 |PLIERS, VISE GRIP 8 12/16" 1 1389 9011 CESE
129 |[PLUMB BOB 1 1302] 9011 CESE
130 |PULLER, COMBUST (CACRL) 1 1258 9011 CESE
131 |PULLER, HIGH VOLT FUSE 1. 12731 9011 CESE
132 |PULLER KIT 36PC 1 |740] 9011 CESE
133 |PULLER, WHEEL BMF 16PCS 1 [391 9011 CESE
134 [PUNCH, DRIFTSET 8PC 1 1305 9011 CESE
135 |[RATCHET 1/2DR 1 1307 9011 CESE
136 |RATCHET 3/4DR 1 1670] 9011 CESE
137 |RATCHET 3/8DR 1 1203 9011 CESE
138 |REMOVER, BUNG 1 [196] 9011 CESE
139 |REMOVER, SLEEVE 2 668 9011 CESE
140 |RIVET, KIT W/BOX 2PC 1 1309 9011 CESE
141 |ROTARY BRUSH 1 1195 9011 CESE

2

TE-5€ = ?’

30f6




ASSIGNED TOOL BOXES 3 JUNE 1999
ITEM# NOUN QTY|Inv.# TOOLBOX| WORKCENTER
142 |RULER, CARPENTER 6 1 1210 9011 CESE
143 |SAW KEYHOLE 1 1277 9011 CESE
144 |SCALE, WEIGHT REFR 11390 9011 CESE
145 |SCISSORS, ELECTRICAL 2 1233 9011 CESE
146 |SCREWDRIVER COMMON 8" 11216 9011 CESE
147 |SCREWDRIVER, PHILLIPS #4 X 7" 11292 9011 CESE
148 |SCREWDRIVER, REED PRINCE 7" 1 1308 9011 CESE
149 |SNIPS, TIN 12 3/4" ' 1 1373 9011 CESE
150 [SOCKET 1/2DR X1 11315 9011 CESE~
151 |SOCKET 1/2DR X1 1/16 1 1316 9011 CESE
152 |SOCKET 1/2DR X1 1/4 1 1318 9011 CESE
153 |SOCKET 1/2DRX11/8 1 1319 9011 CESE
154 |SOCKET 1/2DR X1 3/16 1 1320 9011 CESE
155 |SOCKET 1/2DR X 1/2 1 1321 9011 CESE
156 |SOCKET 1/2DR X 11/16 1 1323 9011 CESE
157 |SOCKET 1/2DR X 13/16 1 1325 9011 CESE
158 |SOCKET 1/2 DR X 15/16 1 1327 9011 CESE
159 |SOCKET 1/2 DR X 19/32 11329 9011 CESE
160 |SOCKET _ 1/2 DR X 25/32 1 (330 9011 CESE
161 |SOCKET 1/2DR X 3/4 - 1 1332 9011 CESE
162 [SOCKET 1/2DR X 3/8 1 1334 9011 CESE
163 |SOCKET 1/2 DR X 5/8 1 1335 9011 CESE
164 |SOCKET 1/2DR X7/16 1 1337 9011 CESE
165 |SOCKET 1/2DRX7/8 1 1338 9011 CESE
166 |SOCKET  1/2 DR X 9/16 1 1340 9011 CESE
167 |SOCKET _ 3/4DRX2 1 1672 9011 CESE
168 |SOCKET  3/4 DR X2 1/16 1 1671 9011 CESE
169 |SOCKET  3/8 DR X 1/2 1 1343 9011 CESE
170 |{SOCKET  3/8 DR X 1/4 1 1345 9011 CESE
171 |SOCKET  3/8 DR X 11/16 11346 9011 CESE
172 |SOCKET  3/8 DR X 11/32 1 1342 9011 CESE
173 [SOCKET  3/8 DR X 13/16 1 1348 9011 CESE
174 |SOCKET  3/8 DR X 3/4 1 (351 9011 CESE
175 |SOCKET  3/8 DR X 3/8 1 1353 9011 CESE
176 |SOCKET 3/8 DR X 5/16 1 1355 9011 CESE
177 |SOCKET  3/8 DR X 5/8 1 1356 9011 CESE
178 |SOCKET  3/8 DR X 7/16 1. | 358 9011 CESE
179 |SOCKET 3/8DR X 7/8 1 1360 9011 CESE
180 |SOCKET  3/8 DR X 9/16 1 1361 9011 CESE
181 [SOCKET SET 3/4 DR 22 PC 1 1363 9011 CESE
182 |SOCKET, DEEP 1/2 DR X1 1/16 1 1317 9011 CESE
183 |SOCKET, DEEP 1/2 DR X 1/2 1 1322 9011 CESE
184 |SOCKET, DEEP 1/2 DR X 11/16 1 1324 9011 CESE
185 [SOCKET, DEEP 1/2 DR X 13/16 1 1326 9011 CESE
186 |SOCKET, DEEP 1/2 DR X 15/16 1 1328 9011 CESE
187 |SOCKET, DEEP 1/2 DR X 25/32 1 | 331 9011 CESE
188 |SOCKET, DEEP 1/2 DR X 3/4 1 1333 9011 CESE_
Contract F41689-97-C0509 Modification A00029 ., TE-5H ~ 449

40f6




ASSIGNED TOOL BOXES 3 JUNE 1999
ITEM# NOUN QTY|Inv.# TOOLBOX | WORKCENTER
189 [SOCKET, DEEP 1/2 DR X 5/8 1 1336 9011 CESE
190 [SOCKET, DEEP 1/2 DRX7/8 11339 9011 CESE
191 |SOCKET, DEEP 1/2 DR X 9/16 1 1341 9011 CESE
192 |SOCKET, DEEP 3/8 DR X 1/2 1 1344 9011 CESE
193 |SOCKET, DEEP 3/8 DR X 11/16 1 | 347 9011 CESE
194 |SOCKET, DEEP 3/8 DR X 19/32 11350 9011 CESE
195 |SOCKET, DEEP 3/8 DR X 3/4 1 1352 9011 CESE
196 |SOCKET, DEEP 3/8 DR X 3/8 1 1354 9011 CESE
197 |SOCKET, DEEP 3/8 DR X 5/8 1 1357 9011 CESE ™
198 |SOCKET, DEEP 3/8 DR X 7/16 1 1359 9011 CESE
199 |SOCKET, DEEP 3/8 DR X 9/16 11362 9011 CESE
200 [SOCKET, SET, METRIC 22 PC 11735 9011 CESE
201 |SOLDERING STATION 3 PC 11367 9011 CESE
202 |STAPLER, HEAVY DUTY 1 1368 9011 CESE
203 |STARTER, SCREW 11312 9011 CESE
204 |STRIPPER, WIRE 1 1394 9011 CESE
205 |SWIVEL 3/4" 11382 9011 CESE
206 |SWIVEL 5/8" 1 1384 9011 CESE
207 |SWIVEL 7/16" 11386 9011 CESE
208 |SWIVEL _ 11/16" 1 1383 9011 CESE
209 |TAP ANDDIESET _41PC 111369 9011 CESE
210 |TAPE, MEASURE 2% 2 1370 9011 CESE
211 | TERMINAL KIT _11PC 1 1349 9011 CESE
212 |TESTER, ANTI-FREEZE _ 2PCS 11371 9011 CESE
213 |TESTER, COMPRESSION SET 7 PC 11313 9011 CESE
214 |THREADING KIT, PIPE __10PC, 11PC 2 1294 9011 CESE
215 |TOOL, FLARINGKIT 5PC 11279 9011 CESE
216 |TOOL, FLARING KIT 15 PC 2 1278 9011 CESE
217 |TORCH, PROPANE KIT _ 6PC 2 1375 9011 CESE
218 |TRISTAND, RIGID 1 1377 9011 CESE
219 |UNIVERSAL _1/2DR 11385 9011 CESE
220 |UNIVERSAL 3/8 DR 1 1204 9011 CESE
221 |WRENCH, ADJUSTABLE 15" 2 1398 9011 CESE
222 |WRENCH, ALLEN SET 22 PC 11280 9011 CESE
223 |WRENCH, BOX 1X11/16 1 1407 9011 CESE
224 |WRENCH, BOX 1X15/16 1 1406 9011 CESE
225 |WRENCH, BOX 3/4 X 11/16 1.1408 9011 CESE
226 |WRENCH, BOX 3/8 X.7/16 1 1409 9011 CESE
227 |WRENCH, BOX 5/8 X 9/16 2 1410 9011 CESE
228 |WRENCH, BOX 7/8 X 13/16 1 1411 9011 CESE
229 |WRENCH, BOX 7/8 X 3/4 1 1412 9011 CESE
230 |WRENCH, BOX 9/16 X 1/2 11413 9011 CESE
231 _|WRENCH, BOX 11/2X111/16 1 1402 9011 CESE
232 |WRENCH, BOX 11/2X17/16 1 1401 9011 CESE
233 |WRENCH, BOX 11/8X11/16 1 1403 9011 CESE
234 |WRENCH, BOX 13/8X11/4 1 1404 9011 CESE
235 |[WRENCH, BOX 15/8X17/16 1 1405 9011 CESE
Contract F41689-97-C0509 Modification A00029 . TE-56 = §é@

50f6




ASSIGNED TOOL BOXES 3 JUNE 1999
ITEM# NOUN QTY]inv.# TOOLBOX| WORKCENTER
236 _|WRENGH, BOX 11/16 X 5/8 1 [414] 9011 CESE
237 |WRENCH, BOXSET 6PC - 1 1400 9011 CESE
238 _|WRENCH, CHAIN 11439] 9011 CESE
239 |WRENCH IMPACT 27PCS 1 1743 9011 CESE
240 |WRENCH, MONKEY _ 12" 2 [416] 9011 CESE
241 |WRENCH, OPEN 1 X 15/16 1 1417 9011 CESE
242 |WRENCH, OPEN 172 X 7116 1 [421] 9011 CESE
243 |WRENCH, OPEN 1/4 X 3/16 1 {422 9011 CESE
244 _|WRENCH, OPEN _ 314 X 11/16 1 [425] 9011 CESE ~
245 |WRENCH, OPEN 3/8 X 11/32 1 426 9011 CESE
246 |WRENCH, OPEN 5/8 X 11/16 1 [427] 9011 CESE
247 |WRENCH, OPEN 7/8 X 13/16 1 1428 9011 CESE
248 |WRENCH, OPEN 7/8 X 3/4 1 1429 9011 CESE
249 |WRENCH, OPEN 9/16 X 1/2 1 (430 9011 CESE
250 |WRENCH, OPEN 9/16 X 5/8 1 [431] 9011 CESE
251 _|WRENCH, OPEN -~ 1 1/4 X1 1/16 1 [418] 9011 CESE
252 |WRENCH, OPEN 11/8 X1 1 1420 9011 CESE
253 |WRENCH, OPEN 11/8 X 1 1/16 11419 9011 CESE
254 |\WRENCH, OPEN 13/16 X 3/4 1 1423 9011 CESE
255 |WRENCH, OPEN 15/16X718 1 (4249011 CESE
256 |WRENCH, PIPE ~ 10" 1 1433 9011 CESE
257 |WRENCH, PIPE__ 14" 2 [434] 9011 CESE
258 |WRENCH, PIPE 18" 1 1435 9011 CESE
259 |WRENCH, PIPE __ 24" 1 [436] 9011 CESE
260 |WRENCH, PIPE _ 36" 1 [437]__ 9011 CESE
261 |WRENCH, PIPE 48" 1 | 441 9011 CESE
262 |WRENCH, STRAP 1 1438 9011 CESE
263 |WRENCH, TORQUE _ 0-150 INCH LBS. 1 376] 9011 CESE
264 |WRENCH, TORQUE PDS___100-750 " 2 1440|9011 CESE
265 |WRENCH, TORQUE  30-150 FT LBS. 1 | 747 9011 CESE
266 |WRENCHES, ALLEN SET__ 15 PC 1 736] 9011 CESE
}od & L Qpe W
ﬁ-«n'%m» , CE Supros  1¢ S 15 '
f .
.
Coritract F41689-97-C0509 Modification A00029 TESé= S7

- 6ofé




o LpmiEn, ey A2DIGNEL 1 UUL BUXES

ITEMNO

_ NOUN QTyY DRAWERNO TOOLBOX WORKCENTER
1 TOOL BOX 1 0 9011-B CESE
ALLEN SET 17 PC 1 2 9011-B CESE
‘ BAG, DISPATCH 1 0 9011-B CESE
EXTENSION 3/8 DR X 3" 1 3 9011-B CESE
5  EXTENSION 3/8 DR X 6" 1 3 9011-B CESE
68  FLASHLIGHT 1 3 9011-8 CESE
7  HAMMER, BALLPEEN 80Z o1 3 9011-B CESE
8  KEY, SAFETY LOCKOUT LOCK 1 T 9011-B CESE
9  KEY, TOOL BOX 1 KEY BOX 9011-B CESE ~
10 KNIFE, POCKET 1 T 9011-8 CESE
11 LOCK, SAFETY LOCK OUT DEVICE 1 T 9011-B CESE
12 LOCK, SAFETY LOCK RSSC #6 1 T 9011-B CESE
13 PLIERS, LINEMAN 6 3/8 1 T 9011-B CESE
14  PLIERS, DIAGONAL CUT 458 1 T 9011-B CESE
15  PLIERS, DIAGONAL CUT 7172 1 . T 9011-B CESE
16 PLIERS, NEEDLENOSE ) 1 T 9011-8 CESE
17 PLIERS, VISE GRIP 8 5116 1 2 9011-B CESE
18 PULLER, FUSE 1 T 9011-B CESE
19 RATCHET : 3/8 DR 1 3 9011-B CESE
20 SCREWDRIVER ET 6" 1 2 9011-B CESE
21 SCREWDRIVER FT 6" 1 2 9011-B CESE
22  SCREWDRIVER FT OFFSET 1 1 - 9011-B CESE
23  SCREWDRIVER XT 3 7/8 1 2 9011-B CESE
24  SCREWDRIVER XT 5 7/8 1 2 9011-B CESE
25  SCREWDRIVER XT OFFSET 1 1 9011-B CESE
26  SCREWDRIVER, COMMON 13/4 1 2 9011-B CESE
27 SCREWDRIVER, PHILLIPS 1 3/8 1 2 9011-B CESE
SCRIBE 1 1 9011-B CESE
Q SOCKET, SET 14 DR 14 PC 1 3 9011-B CESE
SOCKET, SET '3/8 DR 14 PC 1 3 9011-B CESE
31  TAPE MEASURE 10' 1 T - 9011-B CESE
32 TOOL, CRIMPING 1 T 9011-8 CESE
33 WRENCH, BOX 3/8 X 5/16" 1 1 9011-8 CESE
34  WRENCH,BOX = 3/8X7/16 1 1 9011-B CESE
35  WRENCH, BOX 9/16 X 5/8 1 1 9011-8 CESE
36  WRENCH, CRESENT 4" 1 1 9011-8 CESE
37 V\/RENCH, CRESENT 8" 2 1 9011-B CESE
38 . WRENCH, CRESENT 10" 1 1 . 9011-B CESE
39  WRENCH, CRESENT 12" 1 1 9011-B_ CESE
40  WRENCH, IGNITION SET 9PC 1 T 9011-B CESE
41  WRENCH, OPEN 1/2 X 9/16 1 1 9011-B CESE'
42 - WRENCH, OPEN 3/4 X 5/8 1 1 9011-8 CESE
43  WRENCH, OPEN 7/16 X 3/8 1 1 9011-B CESE
44 WRENCH, PIPE 10" 1 3 9011-B CESE
45 WRENCH, SERVICE ' 1 T 9011-B CESE

2

i R W % /%552’75"

; £ Svau.-/ I\ Sy F¢

Contract F41689-97-C0509

Modification A0002_9

TESE = $A




.

ASSIGNED TOOL BOXES

11 MAY, 1999

ITEMNO NOUN QTY DRAWERNO | TOOLBOX (WORKCENTER|
1 BOX 1 0 9011C FUEL
2 EXTENTION 1/2"X10" 1 T 9011-C FUEL
3 HOSE CONNECTOR 1 1 9011-C FUEL
4 KEY, TOOL BOX 1 KEY BOX 9011-C FUEL
5 LIFTING BRAKKET, 22PCS 1 3 9011-C FUEL
6 RATCHET 172" 1 T 9011-C FUEL
7 RATCHET 3/4" 1 T 9011-C FUEL
8 SCREWDRIVER, COMMON  3/8"X10" 1 T 9011-C FUEL
9 SOCKET 1/2"X 1 1/4" 1 T 9011-C FUEL
10 |SOCKET 1/2"X 3/14" 1 T 9011-C FUEL
11 SOCKET 1/2"X 9/16" 1 T 9011-C FUEL™
12 |SOCKET _ 3/4"X 1 5/8" 1 T 9011-C FUEL
13 |SPR ADAPTER 1 1 9011-C FUEL
14 |TANK GAUGING TAPE 5PCS 1 2 9011-C FUEL
15  |TRIM ADJUST MAGNET 1 1 9011C FUEL
16 [WRENCH, ADJUSTABLE 10" 1 T 9011-C FUEL

(8 My 19

& ot | pES |FFY T
%ﬁf“ﬂ‘""‘}\, C_z'-." 5‘-')0vv-} ?

Contract F41689-97-C0509

Modification A00029

\o

I
TE-5£ % J'J

20F32




ASSIGNED TOOL BOXES 11 MAY, 1999

ITEMNO NOUN Qry DRAWERNO | TOOLBOX |WORKCENTER
1 ALLEN SET LG 22 PC 1 3 9011-D CESE
2 ANTI-SEIZE TAPE 1 3 9011-D CESE
3 AWL 3" 1 1 9011-D CESE

. 4 BAG, DISPATCH 1 SHOP 9011-D CESE
5 |BRUSH, NYLON 1 T 90110 CESE
6 CABLE,SECURITY (FOR TOOL BOX) 1 T 9011-D CESE
7 __|ELEC TAPE 1 3 90110 CESE
8 EXTENSION 3/8X3 1 3 9011-D CESE
9 EXTENTON 3/8 X g" 1 3 5011-D CESE
10 FLASHLIGHT 1 T 9011-D CESE .,
il HAMMER, BALLPEEN : 16 OZ 1 3 8011-D CESE
12 KEY,LOCK CABLE SECURITY 1 T 9011-D CESE
13 KEY, SAFETY LOCKOUT LOCK 1 T 9011-D CESE
14 KEY, TOOL BOX 1 KEY BOX 9011D CESE
15 KNIFE, POCKET 1 3 9011-D CESE
16 LOCK,CABLE SECURITY 1 T 9011-D CESE
17 LOCK, SAFETY LOCK RSSC #7 1 T 9011-D CESE
18 LOCK, SAFETY LOCK OUT DEVICE 1 T 9011-D CESE
19 PLIERS, DIAGONAL CUT 8 1 T 9011-D CESE
20 PLIERS, LINEMAN 9" 1 T 9011-D CESE
21 PLIERS, LONGNQSE 6 1/4 1 T 9011-D CESE
22 PLIERS, NEEDLENQSE 8 1/4 1 T 9011-D CESE
23 PLIERS, VISE GRIP 8 7/8" 1 2 9011-D CESE
24 PULLER, FUSE 1 T 9011-D CESE
25 RATCHET 3/8 DR 1 3 9011-D CESE
26 SCREWDRIVER 3 3/4 FT. 1 1 9011-D CESE
27 SCREWDRIVER XT 1 1/2" 1 1 9011-D CESE
28 SCREWDRIVER XT 2 3/4™ waeg 3" 1 1 9011-D CESE
29 SCREWDRIVER, FT 5 3/4 SM. BLD. 1 1 9011-D CESE
30 SCREWDRIVER, COMMON 11/2" 1 1 9011-D CESE
31 SCREWDRIVER, COMMON OFFSET 1 1 9011-D CESE
32 SCREWDRIVER, FT 6" LG. BLD 1 1 9011-D CESE
33 SCREWDRIVER, FT MINATURE 1 1 9011-D CESE
34 SCREWDRIVER, R&P 6" 1 1 9011-D CESE
35 |SCREWDRIVER XT #27 1/4 1 1 9011-D CESE
36 SCREWDRIVER, XT 3 3/4" - 1 1 9011-D CESE
37 SCREWDRIVER, XT OFFSET 1 1 9011-D CESE
38 SOCKET, SET 1/4 DR 15 PC 1 3 9011-D CESE
39 SOCKET, SET 3/8 DR 27 PC  vron 2554 1 3 8011-D CESE
40 |SPANNER WRENCH 1 1 9011-D CESE
41 TAPE, MEASURE B8' 1 3 9011-D CESE
42 TOOL BOX 1 0 9011-D CESE
43 |TOOL, CRIMPING 1 T 9011-D CESE
44 |WRENCH BOX 172 X 9116 1 2 9011-D CESE
45 WRENCH, BOX 7/16 X 3/8 1 2 9011-D CESE
46 |WRENCH, CRESENT 7 1 1 9011.D CESE
47 WRENCH, CRESENT 6" 1 1 8011-D CESE
48 |WRENCH, CRESENT 10" 1 ) p) 9011-D CESE
49 WRENCH, CRESENT 12" 1 2 8011-D CESE
50 WRENCH, OPEN 1/2 X 9/16 1 2 9011-D CESE
51 WRENCH ,OPEN 3/8 X 5/16 1 2 9011-D CESE
52 WRENCH, OPEN 3/8 X 7/16 1 2 9011-D CESE
53 |WRENGH, OPEN 5/8 X 9716 1 2 9011-D CESE
54 WRENCH, OPEN 7116 X 1/2 1 2 9011-D CESE
55 |WRENCH, SERVICE 1 1 9011-D CESE _

el .. g o, §PIE -

A

I3
Contract F41689-97-C0509 Modification A00029 - v TE-56 = _ ; ’



ASSIGNED TOOL BOXES 11 MAY, 1999

ITEMNO NOUN QTY DRAWERNO | TOOLBOX [WORKCENTER,
1 TOOL BOX -1 0 9011-E CESE
2 BAG, DISPATCH 1 SHOP 9011-E CESE
3 EXTENSION 3/8 DR X 3" 1 3 9011-E CESE
4 EXTENSION 3/8 DR X 6" 1 3 9011-E CESE
5 IGNITION SET 9 PC 1 T 9011-E CESE
6 KEY, SAFETY LOCKOUT LOCK 1 T 9011-E CESE
7 KEY, TOOL BOX 1 KEY BOX 9011-E CESE
8 KNIFE, POCKET 1 T 9011-E CESE
9 LOCK, SAFETY LOCK RSSC #10 1 T 9011-E CESE
10 LOCK, SAFETY LOCK QUT DEVICE 1 T 9011-E CESE
11 PLIERS, CHANNEL LOCK 1 1 9011-E CESE™
12 PLIERS, DIAGONAL 41/2" 1 1 9011-E CESE
13 PLIERS, DIAGONAL CUT 71/2" 1 1 9011-E CESE
14 PLIERS, LONG NOSE 1 1 9011-E CESE
15 PLIERS, LONGNOSE 1 1 9011-E CESE
16 PLIERS, VISE GRIP 7" 1 1 9011-E CESE
17 RATCHET 3/8 DR 1 3 9011-E CESE
18 REDUCER 3/8" X 1/4" 1 3 9011-E CESE
19 SCREWDRIVER, COMMON : 8" 1 2 9011-E CESE
20 SCREWDRIVER, COMMON OFFSET 1 2 9011-E CESE
21 SCREWDRIVER, FT 3" 1 2 9011-E CESE
22 SCREWDRIVER, FT. 6" 1 2 9011-E CESE
23 SCREWDRIVER, PHILLIPS 4" 1 2 9011-E CESE
24 SCREWDRIVER, PHILLIPS 31/2" 1 2 9011-E CESE
25 SCREWDRIVER, PHILLIPS OFFSET 1 2 9011-E CESE
26 SCREWDRIVER, POCKET 1 2 9011-E CESE
27 SOCKET, SET 1/4 DR 15 PC 1 T 9011-E CESE
28 SOCKET, SET 3/8 DR 727 PO 1 3 9011-E CESE
29 TAPE MEASURE &' 1 T 9011-E CESE
30 TOOL, CRIMPING . 1 T 9011-E CESE
31 WRENCH, ALLEN SET 11 PC 1 2 9011-E CESE

. 32 WRENCH, BOX 7116 X 1/2 1 3 9011-E CESE
33 WRENCH, BOX 9/16 X 5/8 1 3 9011-E CESE
34 WRENCH, CRESENT 8" 1 2 9011-E CESE
35 WRENCH, OPEN 3/4 X 5/8 1 3 9011-E CESE
36 WRENCH, OPEN 3/8 X 7/16 1 3 9011-E CESE
37 WRENCH, OPEN 5/8 X 9/16 1 3 9011-E CESE
38 WRENCH, QPEN 7/16 X 1/2 1 3 9011-E CESE
39 WRENCH, OPEN 9/16 X 1/2 1 3 9011-E CESE
40 TAPE ELECTRICAL 1 T 9011-E CESE
g . Gadain , 9AE 2

.QM_ CE Swyvv, | S 4

’
Contract F41689-97-C0509 : Modification A00029 - TE-5Z = : f

10F1




B

AHOOIGNCU 1UVUL BURKED

TTEMNO ' NOUN

] QTY . DRAWERNO ; TOOLBOX WORKCENTER
1 .CUTTERS, SIDE o 1 2 . 9011P CESE
- 'EXTENSION 3/8DRX 3 A 1 9011-P CESE
‘ 'EXTENSION 3/8 DR X 6 1 1 9011-P CESE
W FLASHLIGHT 1 T 8011-P CESE
5  HAMMER, BALLPEEN 80Z 1 T 9011-P CESE
6 KEY,SAFETY LOCKOUTLOCK T 9011-P CESE
7 KEY, TOOL BOX 1 KEY BOX 9011-P CESE
'8 KNIFE, POCKET ] 1 T 9011-P CESE
9 KNIFE, PUTTY . T 9011-P CESE
10 .LOCKOUT LOCK ~ RSSC# 1 1 9011-P CESE
11 INUT DRIVER SET, 14 PC K T 9011-P CESE
12 PLIERS, LINEMAN 1 2 8011-P CESE
13 PLIERS,LONGNOSE 1 2 9011-P CESE
14 PLIERS, REG o A 2 9011-P. CESE
15 PLIERS,VISEGRP 7 1 ) 2 9011-P CESE
16 PLIERS,VISEGRIP & - A2 . som-P . CESE
17 'POUCH, MECHANICS  ~ 1 CSHOP . 9011-P CESE
18 PULLER,FUSE R e 9011-P  CESE
19 RATCHET 3/8 DR 1 1 ~ 9011-P CESE
20 SAFETY, LOCK OUT DEVICE» - L1 1 9011-P CESE
21 fSCREWDRIVER COMMON  21/4 "1 T 9011-P CESE
22 SCREWDRIVER, PHILLIPS OFFSET 1 3 9011-P CESE
23 SCREWDRIVER, COMMON OFFSET 1 3 9011-pP CESE
24  SOCKET 3/8X3/8 K 3 9011-P CESE
25 SOCKET,SET 3/8DR 14 PC 1 3 9011-P CESE
26 TAPE, ANTISEIZE 1 3 9011-P CESE
27 TAPE, ELECTRICAL . 1 3 9011-P  CESE
‘TAPE, MEASURE 10 1 T 9011-P CESE
. TOOL BOX _ 1 0 ~ 9011-P CESE
“TOOL, CRIMPING 1 2 9011-P CESE
31 WRENCH, ALLEN SET LG. 13PC 1 T 9011-P CESE
32 WRENCH, ALLEN SET SM. 12 PC 1 1 9011-P CESE
33 WRENCH, BOX 3/8 X 5/16 1 1 9011-P CESE
34  WRENCH, BOX 7116 X 172 1 1 9011-P CESE
35  WRENCH, BOX 916 X 1/2 1 1 9011-P CESE
36 WRENCH,BOX -  9/16 X 5/8 1 1 9011-P CESE
37 WRENCH, CRESENT 4 1 3 9011-P CESE
38 'WRENCH, CRESENT 6" 1 3 9011-P  CESE
39  WRENCH, CRESENT 8" 1 3 9011-P © CESE
40 WRENCH, CRESENT _ 12" 1 3. 9011-P CESE
41 WRENCH, IGNITION SET 9pPC 1 T 9011-P CESE
42 WRENCH, OPEN 3/8 X 5/16 1 1 9011-P CESE
43 WRENCH, OPEN 5/8 X 9/16 1 1 9011-P CESE
44  WRENCH, OPEN  7/16 X 3/8 1 1 9011-P CESE
45 WRENCH SET COMB.__7PC 1 T 9011-P CESE

2l . Babrr— GHE
T s B Supr.

Contract F41689-97-C0509

uy

|
}

I 5~ ¢

Maodification A00029

—_ -56



ASSIGNED TOOL BOXES

11 MAY, 1999

TTEMNO NOUN Q7Y | DRAWERNO | TOOLBOX [WORKCENTER
1 |BAG. DISPATCH 7 0 9011-Q CESE
7 [CHISEL . 5% 5112 1 3 9011-Q CESE
3 [EXTENSION  ~ 3/ DRX3" 1 3 9011Q CESE
4 TEXTENSION 3JBDRXE" 1 3 90110 CESE
5 [EXTENSION. MAGNET 1 3 90110 CESE
6 THAMMER. BALLPEEN 1007 1 T 9011-Q CESE
7 |KEY, SAFETY LOCKOUT LOCK 3 T 9011-Q CESE
8 [KEY TOOL BOX - 1 KEV BOX | 9011-Q CESE
9 TLOCK, SAFETY LOCK —RSSC 75 1 T 9011-Q CESE
10 |LOCK SAFETY LOCK OUT DEVICE 1 T 90110 CESE
71 INUTDRIVER SET 14 PC 7 T 90170 CESE=~
12 |PLIERS, CHANNEL LOCK 7 7 1 90110 CESE
13 IPLIERS. DIAGONAL CUT 73 1 1 9011-Q CESE
14 PLIERS LINEMAN 1 1 3011-Q CESE
15 |PLIERS NEEDLENOSE 1 1 9011 CESE
16 |PLIERS. VISE GRIP RS 7 1 9011-Q CESE
17 PUNCH, CENTER 4 1/4" 1 3 9011-Q CESE
18 [PUNCH DRIET 178" 1 3 9011.Q CESE
19 |RATCHET 3J8DR 1 3 9011-Q CESE

20 [SCISSORS, ELECTRIC 1 3 9011-Q CESE
21 |SCREW STARTER 7T ] 3 9011.:Q CESE
22 |SCREW STARTER 1138 3 3 5011Q CESE
23 ]SCREWDRIVER, COMMON 7 ] 3 9011-Q CESE
24 [SCREWDRIVER COMMON & 1 3 9011-:Q CESE
25 SCREWDRIVER, PHILLIPS 5 3/4" 1 3 2011-Q CESE
26 |SOCKET, SET 1/4 DR 1450 1 T 90170 CESE
57 TSOCKET SET 38DR 27 PC) 1 3 9011-Q CESE
28 TAPE, MEASURE Mo 1 T 9011-Q CESE
29 [TOOL BOX 1 0 90110 CESE
30 [TOOL. CRIMPING 1 1 3011-Q CESE
31 [WRENGR, BOX 3B X516 1 3 9011-Q CESE
32 WRENCH BOX 12 X 7116 ] 2 3011-Q CESE
33 [WRENCH TUBING 12X 916 _ 1 2 9011-Q CESE
34 WRENCH ALLEN SET TAPC 1 T 9011Q CESE
35 |WRENGH COMBINATION 34 i 2 9011-Q CESE
36 |WRENCH COMBINATION 1116 1 2 9011-Q CESE
37 JWRENGH CRESENT & 1 2 90110 CESE
38 TWRENCH CRESENT & T 2 9071:Q CESE
39 [WRENCH CRESENT 10" 7 2 5011-Q CESE
40 WRENCH, OPEN 3/4 X 5/8 1 2 2011-Q CESE
41 [WRENCH OPEN 3B X716 1 2 50110 CESE
42 WRENCH, OPEN 7M6 X 172 1 2 9011-Q CESE
43 WRENCH, OPEN 9/16 X 5/8 1 2 9011-Q CESE
24 [WRENCH OPEN SET 9BC 1 T 9011-Q CESE
45 |WRENCH. RATCHET 12X /16 7 2 90170 CESE
46 WRENCH, RATCHET 7116 X 3/8 1 2 2011-Q CESE
47 TAPE ELEGTRICAL 7 T 9011-Q CESE
W@ L Gabe, Q45 71
%AM ¢ Edupr,  |Y¥ S 19
1
Contract F41689-97-C0509 Modification A00029 1652 ~ 5 &

100F32




ASSIGNED TOOL BOXES 1 JUNE 1999

ITEM# [NOUN QTY | LOCATION | ID | WORKCENTER |TOOLBOX
1 |BOTTLE, ALCOHOL 2pcs 1 2 656 CESE 9011-R
2 |BRUSH, FILE CLEANER 1 SB 558 CESE 9011-R
3 |BRUSH, TUBE 1 BB 557 CESE 9011-R
4 |CABLE, FLEX 1 SB 572 CESE 9011-R
5 |CHISEL, COLD HAND  5/8X8 1 1B 560 CESE 9011-R
6 |DISPENSER, ALCOHOL 2pcs 1 2 550 CESE 9011-R
7 |EXTRACTOR, ELECTRON TUBE 2 1A 567 CESE 9011-R
8 {(EXTRACTOR, PIN 2 2 592 CESE 9011-R
9 |EXTRACTOR, SOLDER 6pcs 2 2BB 618 CESE 9011-R
10 |EXTRACTOR, SOLDER 1 15B 618 CESE 9011-R
11 [FILE, HALF ROUND 2ND CUT 1 1B 568 CESE 9011-R
12 |FILE, HALF FLAT 2ND CUT 1 1B 569 CESE 9011-R
13 |FILE, ROTARY CYLINDRICAL 1 1B 570 CESE 9011-R
14 |FILE, ROUND 2ND CUT 1 1B 571 CESE 9011-R
15 |FINGER, MECHANICAL 1 1B 583 CESE 9011-R
16 |FLUX, PASTE  3pcs 1 2 574 CESE 9011-R
17 |FLUX, LIQUID  3pcs 1 2 575 CESE 9011-R
18 |GUN, SOLDER 1 2 619 CESE 9011-R
19 |HAMMER. BALLPEEN 4oz 1 1B 576 CESE 9011-R
20 |HANDLE, EXIDE 1 2 563 CESE 9011-R

21 |HOLDER, CARD 6pcs 1 3 559 CESE 9011-R
22 |HOLDER, CARD 2 3 589 CESE 8011-R
23 |INDICATOR PHASE SEQUENCE 1 2 591 CESE 9011-R
24 |KEY, SET  Spcs 1 BB 577 CESE 9011-R
25 |KEY, TOOL LOCKER 1 KEY LOCKER , CESE 9011-R
26 |LACING 1 2 580 CESE 9011-R
27 |LINE, FLEX 2pcs 2 2 573 CESE 9011-R
28 |MAGNIFIER 1 BB 581 . CESE 9011-R
28 |MEASURING TAPE 8 1 1B 582 CESE 9011-R
30 IMIRROR, 45 DEGREES 1 BB 584 CESE 9011-R
31 |MULTIMETER (CACRL) 1 2 585 CESE 9011-R
32 |[NUTDRIVER SET  13pcs 1 1C 586 CESE 9011-R
33 |PACE REPAIR UNIT 2pcs 1 3 589 CESE 9011-R
34 |PACE TOOLKIT 44pcs 1 BB 590 CESE 9011-R
35 |PLIERS, DIAGONAL 1 1A 594 CESE 9011-R
36 |PLIERS, DIAGONAL CUT 1 BB 596 | - CESE 9011-R
37 |PLIERS, EXTRACTION DIP 1 1C 566 CESE 9011-R
38 |PLIERS, FLAT NOSE 1 BB 597 CESE 9011-R
39 |PLIERS, LONGNOSE 1 1A 595 CESE 9011-R
40 |PLIERS, NEEDLE NOSE 2 BB 598 CESE 9011-R
41 |PLIERS, SHORT CHAIN NOSE 1 BB | 599 CESE 9011-R
42 |PUNCH, CENTER : 1 1A 600 CESE 9011-R
43 |PUNCH, DRIVE PIN  1/8" 1 1A 601 CESE 9011-R
44 |PUNCH, DRIVE PIN  1/4" 1 1A 602 CESE 9011-R

. 45 |PUNCH, DRIVE PIN  3/16" 1 1A 603 CESE 9011-R
46 |REAMER, HAND 1/8-1/2 T-HANDLE 1 1B 604 CESE 9011-R
47 |REMOVER, OXIDE GREY 1 BB 587 CESE 9011-R
48 |REMOVER, OXIDE RED 1 " BB 588 CESE 9011-R
49 |RULER #&" 1 1A 605 CESE 9011-R
50 |SCISSORS, ELECTRITION 1 1A 607 CESE 9011-R
51 |SCISSORS, SURG CURVED 1 BB 606 CESE 9011-R

£

X
3«:&2 ® M&»ﬂﬁé’ u ‘ _
Confhet F41689-97-C0509 Modification A00029 TE-5&€ . ’_}; &
. - 41




ASSIGNED TOOL BOXES

1 JUNE 1999

ID

ITEM# |[NOUN QTY | LOCATION WORKCENTER | TOOLBOX
52 |SCISSORS, SURG STRAIGHT 1 1A 608 CESE 9011-R
53 |SCREWDRIVER, COMMON 1/8X8 1 1C 609 CESE 9011-R -
54 |SCREWDRIVER, COMMON 3/16X6 1 1C 610 CESE 9011-R
55 |SCREWDRIVER, COMMON 5/16X6 1 1C 611 CESE 9011-R
56 |SCREWDRIVER, COMMON OFFSET 1 1C 613 CESE 9011-R
57 |SCREWDRIVER, COMMON OFFSET 1 1C 614 CESE 9011-R
58 |SCREWDRIVER, COMMON RATCHET 1 1C 615 CESE 9011-R
59 |SCREWDRIVER, RATCHET PHIL 1 1C 612 CESE 9011-R
60 |SCREWDRIVER, REG. 1/4X11/4 1 1C 616 CESE 9011-R
61 |[SOLDER AID BRUSH AND REAM 1 1C 617 CESE 9011-R
62 |SOLDERING ATTCH, FLEX CABLE 1 SB 634 CESE 9011-R
63 |SOLDERING ATTCH, PACE A.C. 1 SB 562 CESE 9011-R
64 |STRIPPER, ELECT. WIRE 1 SB 633 CESE 9011-R
65 |STRIPPER, WIRE 1 2 627 CESE 9011-R
66 |TIPS, SOLDER 2 2 622 CESE 9011-R
67 |TOOLALIGNMENT KIT 8pcs 1 1C 551 CESE 9011-R
68 |TOOL, MEASURING AND FORMING 1 BB 556 CESE 9011-R
69 |TOOL, SET MINI  26pcs 1 BB 657 CESE 9011-R
70 |TRANSFORMER 1 2 623 CESE 9011-R
71 |TUBE, PLASTIC 2 BB 593 CESE 9011-R
72 |TWEEKER, RED 1 BB 624 CESE 9011-R
73 |TWEEZER 1 BB 625 CESE 9011-R
74 |TWEEZER 6-12 1 1C 626 CESE 9011-R
75 |TWEEZER, ANTI-WICKING AWG 18 1 BB 552 CESE 9011-R
76 |TWEEZER, ANTI-WICKING AWG 20 1 BB 553 CESE 9011-R
77 |TWEEZER, ANTI-WICKING AWG 22 1 BB 554 CESE 9011-R
78 |TWEEZER, ANTI-WICKING AWG 24 1 BB 555 CESE 9011-R
79 |VACUUM TUBE, PACE A.C. 1 BB 632 CESE 9011-R
80 |WEICK, SOLDER REMOVER 1 2 620 CESE 9011-R
81 |WRENCH, ALLEN SET 13pcs 1 BB 578 CESE 9011-R
82 SOLDER ROLL 2pcs 1 2 621 CESE 9011-R

e
(ﬁ Mm CH/E §
?"M o= ":-:7»\), I\¢ Sy 7¢
f
Contract F41689-97-C0509 Modification A00029 TE-4F » 5P

20F2




82LGM/MANF ______ GOODFELLOW CTK 9012 ____ August 18, 1999

INTERSPIRO TOOL KIT DRAWER 4

Torque Wrench A"
Torque Wrench Adapter
Socket 14

Socket 5

Socket 15

Socket 18

Socket 19

Socket Slotted

Socket 197, Hex 7-32”
10. Socket Adapted 4"

" 11. Socket 11/16

12. Awl

13. Phillips screwdriver # 1
14. Screwdriver 6”

15. Screwdriver 4”

16. Wrench # 8

17. Wrench # 10 and # 13
18. Wrench # 14 and # 15
19. Wrench # 23

20. Wrench 7/16”

21. Hex Wrench 1/8”

22. Hex Wrench # 2.5

23. Hex Wrench # 5

24. Channel Locks 57

25. Wire Cutters

26. Spring Pliers

27. Plastic Punch 1”

28. Plastic Punch 2”

29. Plastic Punch 3”

30. Piston Screw

31. Adjusting Tool

32. Punch Handle

33. Barrel Brush

34. Regulator Fixture

35. Whistle Fixture

36. 12” Socket Adapter
37. Whistle Cleaning Tool

WX Nk W=

Contract F41689-97-C0509 Modification A00029 | TES & =




82LGM/MANF ______ GOODFELLOW CTK__9012 __ August 18,1999

NN RN

O

10
11

12.
13.
14.
15.

16

17.
18.
19.
20.

21
22

23.
24.
25.
26.
27.
28.
29.

30
31
32

- 33

34
35

.

INTERSPIRO TOOL KIT DRAWER 5

Torque Wrench - 5/ 75 f. Ib.
Torque Wrench - 257 Ib.
Torque Wrench Adapter
Socket 15”
Socket, Allen 5
Socket 11/16”
Socket 15
Socket 18
Socket 19
. Socket Slotted
. Awl ‘
Phillips screwdriver # 1
Screwdriver 6”
Screwdriver 47
Wrench # 8
.Wrench # 10 and # 13
Wrench # 14 and # 15
Wrench # 23
Wrench 7/16”
Hex Wrench 1/8”
.Hex Wrench # 2.5
. Hex Wrench # 5
Channel Locks 5
Wire Cutters
Spring Pliers
Plastic Punch 17
Plastic Punch 2~
Plastic Punch 3”
Piston Screw
. Adjusting Tool
. Punch Handle, black round
. Barrel Brush
. Regulator Fixture
- Whistle Fixture
. Whistle Cleaning Tool

W

ommwmm

1284751

Contract F41689-97-C0509

Modification A00029

556 < Gl



82 LGM/MANF___ GOODFELLOW CTK 9012 A

August 18, 1999
' DRAWER 1 NOMENCLATURE OTY_ WARANTY
Socket Wrench Set  14” dr. & Apex 25 (pcs.) 1
Vise Grips 10”7 1
Pliers, Long Nose 1 W
Pliers, Needle Nose 1 W
Sewing Machine Belt Pliers 1 -
Punch, Drive Pin 1/16” 1
Punch. Drive Pin 7/32” 1
Punch, Center 1
Chisel 3/8” 1
Chisel 15 1
Ratchet 3/8” 1
Socket " x 3/8” dr. Deep (special) 1
"_Drill Index (61 pcs.) 1
Pick Set (5 pes.) 1
Scissors 1
Wrench, Adjustable 8” 1
Wrench, Adjustable 6” 1
Wrench. Box End 5/16” x 3/8” 1
Swiss File Set (12 pcs.+2pc case) 1
Screwdriver. Phillips #2 ' 2
. Screwdriver, Flat Tip 9/32”x3%” 1
Screwdriver, Flat Tip 3/16"x 4” 1
Air Cylinder Valve Tool 1
Files 4
File Handles 4
DRAWER2 . NOMENCLATURE OTY WARANTY
Empty
DRAWER 3 : NOMENCLATURE OTY WARANTY
Hand Press 2
Foam Cutters - 1
Foam Cutter Blades (2+container.) 1

‘
Contract F41689-97-C0509 Modification A00029 - ' TE-5&£- t ) B




DRAWER 4

82 LGM/MANF _ GOODFELIOW CTK 9012 A

NOMENCLATURE

2

Makita Cordless Drill (4 pcs.)

Pneumatic Stapler

Etcher

Interspiro Tool Kit (37 pcs.)

Hammer, Ball Peen

Hammer, Plastic Face v

Hammer, Claw

i—ll—li—ih—ib—di—lh—io

DRAWER 5

NOMENCILATURE

2

Interspiro Tool Kit

Bolt Cutter

Torque Wrench 0-150 In/lbs.

Heat Gun .

Cvlinder Head Installation Tool

Bearing Puller

-_Interspiro Tool Kit (36pcs.)

>—l>~|—ta—a|—ly—na—lo

13 Sy

Contract F41689-97-C0509

RAC

Maodification A00029

TE-;§~ é3




August 18, 1999
DRAWER 1 NOMENCILATURE OTY WARANTY

Wrench, Box End 5/8” x 34” 1
Wrench, Box End 5/8° x 11/16” 1
Wrench, Box End 9/16” x 5/8” 1
Wrench, Box End %" x 9/16” 1
Wrench, Box End 3/8” x 7/16” 1
Wrench., Box End 5/16” x 3/8” 1
Wrench,_ Line 3/8” x 7/16” 1 W
Wrench, Line 5” x 9/16” 1 W
Wrench, Line 5/8° x11/16” 1 W
Wrench, Line ¥ x7/8” 1 W
Wrench, Line 9mmx 11 mm 1
Wrench, Line 10 mm x 12 mm 1
Wrench, Line 13 mm x 14 mm 1
Wrench, Line 15mmx 17 mm 1
Wrench, Line 19 mmx 21 mm 1
Wrench, Combination 19 mm 1

__Wrench, Combination 18 mm 1
Wrench, Combination 17 mm 1
Wrench. Combination 16 mm 1
Wrench, Combination 15 mm 1
Wrench, Combination 14 mm 1
Wrench, Combination 13 mm 1
Wrench, Combination 12 mm 1
Wrench, Combination 11 mm 1
Wrench, Combination 10 mm 1
Wrench, Combination 9 mm 1
Wrench, Combination Smm 1
Wrench, Adjustable 4 1
Wrench, Adjustable 6” 1
Wrench, Adjustable 10” 1
Wrench, Adjustable 127 1 .
Wrench, Combination 15/8” 1 %Y
Wrench, Combination 19/16” 1 A
Wrench, Combination 1% 1 W
Wrench, Combination 17/16” 1 W
Wrench, Combination 13/8” 1 W
Wrench, Combination 15/16” 1 W
Wrench, Combination 1Y 1 W
Wrench, Combination 13/16” 1 W
Wrench, Combination 11/8” 1 W
Wrench. Combination 11/16” 1 W
Wrench, Combination 1” 1 W

Contract F41689-97-C0509 Maodification AOOOZ?

’
TSt




NOMENCLATURE

S2LGM/MANF ___ GOODFELIOW CTK 9012 B

DRAWER 1 QTY WARANTY
Wrench, Combination 15/16” 1 A\
Wrench, Combination 7/8” 1 W
Wrench, Combination 13/16” 1 W
Wrench, Combination 3/4” 1 w
Wrench, Combination 11/16” 1 A%
Wrench, Combination 5/8” 1 A%
Wrench, Combination 9/16” 1 A% ~
Wrench, Combination 1/2” 1 W
Wrench, Combination 7/16” 1 W
Wrench, Combination 3/8” 1 W
Wrench, Combination 1132 1 W
Wrench, Combination 5/16” 1 W
Wrench, Combination 1/4” 1 A\
Wrench, Ignition Set (11pcs+pouch) 1

DRAWER 2 NOMENCLATURE OTY WARANTY
Mechanical Fingers 1
Mallet. Rubber 1
Hammer. Sledge 2%1b. 1
Hammer, Dead Blow ' 1
Hammer, Ball Peen 1
Hammer, Insert Face 1
Inspection Mirror 1
Air Gauge 1
Extendable Magnet 1
Pry Bar 1
Tweezers 1
Hemostats 1
Machinists Rule 6" 1
Screwdriver, Flat Tip V' x 1”7 1
Screwdriver, Flat Tip 3/16” x 17 1
Screwdriver, Flat Tip 1 . W
Screwdriver, Flat Tip 3/16” x 6" 1
Screwdriver, Flat Tip /4 x 4 1
Screwdriver, Flat Tip 5/16” x 6” 1 W
Screwdnver_Flat Tip 3/8° x8” 1
Screwdniver, Phillips #2x4” 1 W
Screwdriver, Phillips #1x1” 1
Screwdriver, Phillips #2x1W” 1
Screwdriver, Reed & Prince # 3 x 6” 1
Screwdriver, Phillips #1x3” 1
Screwdriver, Phillips #3x6” 1
Screwdriver, Phillips #4x8” 1
Screw Removing Tool 1

2

) ) ¥
Contract F41689-97-C0509 Modification A00029 TESE €5




DRAWER 2 NOMENCLATURE

OTY WARANTY

Flashlight

Knife

Chisel

5/87!

Punch, Dnft

Punch

Pin 1/8”

Punch, Pin ' 3/16”

Punch,

Pin 5/32”

Punch,

Pin 1/8”

Punch

Center

Cotter Pin Removal Tool

Hex Key Wrench Set (11pcs.)

Hex Kev Wrench Set. Metric (15pcs.)

Hack Saw

Pliers,

Safety Wire

Pliers

Cannon Plug

Pliers,

Wire Strippers

Pliers

Snap Ring, Straight, Small

Pliers,

Snap Ring, Curved. Small

Pliers,

Snap Ring, Straight, Large

Pliers,

Snap Ring, Curved. Large

Pliers,

Long Nose

Pliers,

Side Cutting

sEEEE =

Pliers,

Duckbill

Pliers.

Slip Joint

Pliers,

Vice Grip

Pliers

Water Pump

Grease Gun (Sub Located, Flammable Locker #7)
Wire Strippers

FUIPRE PR MNP NEPRY NI PR (N NP PR PR (Tl e T Gl e (o i Ll (el B | W I L el Lol ol el Lol Lo

DRAWER 3 NOMENCLATURE OTY WARANTY

Socket, 6pt 7/8 x3%dr. Deep 1

‘ Socket. 6pt. 15/16” x % dr.Deep 1
Socket, 6 pt. . 1” x % dr. Deep 1 .
Socket, 6pt. 11/6” x% dr. Deep 1
Socket, 6pt. 11/8° x%dr. Deep 1
Socket, 6pt. 11/4”x%dr. Deep 1
Socket, 6pt. 13/8 x%dr. Deep 1
Socket, 6pt. 15/16” x % dr.Deep 1
Socket, 6pt. ' 1 7/16” x % dr.Deep 1

Contract F41689-97-C0509

Modification AOOOZ?




NOMENCLATURE

DRAWER 3 OTY_ WARANTY

Socket, 6pt. 1 1/2” x 34" dr. Deep 1
Socket, 6pt. 1 5/8” x %" dr. Deep 1
Socket, 12pt. 2 3/8” x %" dr. Std. 1
Socket, 12pt. 2 1/4” x 34" dr. Std. 1
Socket, 12pt. 2 3/16” x' %" dr. Std. 1
Socket, 12pt. 2 1/8” x %" dr. Std. 1
Socket, 12pt. 2” x 3% dr. Std. 1
Socket, 12pt. 1 7/8” x % dr. Std. 1
Socket, 12pt. 1 13/16” x %~ dr. Std. 1
Socket, 12pt. 1 3/4” x %" dr. Std. 1
Socket, 12pt. 1 11/16” x %" dr. Std. 1
Socket, 12pt. 1 5/8” x % dr. Std. 1
Socket. 12pt. 1 9/16” x 34> dr. Std. 1
Socket. 12pt. 1 1/2” x 34” dr. Std. 1
Socket, 6pt. 1 7/16” x 34" dr., Impact 1
Socket. 12pt. 1 7/16” x %~ dr. Std. 1
Socket, 12pt. 1 3/8” x %4” dr. Std. 1
Socket, 12pt. 1 5/16” x %” dr. Std. 1
Socket, 12pt. 1 1/4” x 34" dr. Std. 1
Socket. 12pt. 13/16” x %" dr. Std. 1
Socket, 12pt. 1 1/8” x %> dr. Std. 1
Socket, 12pt. 1 1/16” x %" dr. Std. 1
Socket, 12pt. 17 x %4” dr. Std. 1
Socket, 12pt. 15/16” x %™ dr. Std. 1
Socket. 12pt. 7/8° x % dr. Std. 1
Socket, 12pt. 13/16” x %4 dr. Std. 1
Socket. 12pt. 34" x 34" dr. Std. 1
Adapter V.7 dr. x %47 dr. 1
Breaker Bar Handle For Torque Wrench 1

. Ratchet % dr. 1
Extension 16” x 34 dr. 1
Breaker Bar 34" dr. 1
Sliding Breaker Bar 34" dr. 1
Torque Wrench Handle 1
Ratchet Head For Torque Wrench % dr. 1
Universal ¥ dr. 1
Extension 4" x ¥ dr. 1
Extension 6” x ¥ dr. 1
Socket 12 pt. 19 mm x 3/8” dr. Deep 1 W
Socket 12 pt. 18 mm x 3/8” dr. Deep 1 W
Socket 12 pt. 17 mm x 3/8” dr. Deep 1 W
Socket 12 pt. 16 mm x 3/8” dr. Deep 1 W

o .

Contract F41689-97-C0509

Modification A00029

¥
S5 6]




82LGM/MANF ___ GOODFEILIOW CTK 9012 B

DRAWER 3 NOMENCLATURE WARANTY

Socket 12 pt. 15 mm x 3/8” dr. Deep 1 w

Socket 12 pt. 14 mm x 3/8” dr. Deep 1 W

Socket 12 pt. 13 mm x 3/8” dr. Deep 1 W

Socket 12 pt. 12 mm x 3/8” dr. Deep 1 W

Socket 12 pt. 11 mm x 3/8” dr. Deep 1 W

Socket 12 pt. 10 mm x 3/8” dr. Deep 1 \%%

Socket 12 pt. 9 mm x 3/8” dr. Deep 1 W -~
Socket 6 pt. 14 mm x 3/8” dr, Deep 1 W

Socket. 6 pt. 13 mm x 3/8” dr. Deep 1 W

Socket 6 pt. 12 mm x 3/8” dr. Deep 1 W

Socket 6 pt. 11 mm x 3/8” dr. Deep 1 A\

Socket 6 pt. 10 mm x 3/8” dr. Deep 1 W

Socket 6 pt. 9 mm x 3/8” dr. Deep 1 W

Socket 6 pt. 8 mm x 3/8” dr. Deep 1 W

Socket 6 pt. 7 mm x 3/8” dr. Deep 1 W

Socket 6 pt. 6 mm x 3/8” dr. Deep 1 W

Socket 6 pt. 5.5 mm x 3/8” dr. Deep 1 W

Socket 6 pt. 5 mm x 3/8” dr. Deep 1 W

Socket 6 pt. 4 mm x 3/8” dr. Deep 1 W

Socket 6 pt. 19 mm x 3/8” dr. Std. 1

Socket 6 pt. 18 mmx 3/8” dr. Std. 1

Socket 6 pt. 17 mmx 3/8” dr. Std. 1

Socket 6 pt. 16 mmx 3/8” dr. Std. 1

Socket 6 pt. 15 mmx 3/8” dr. Std. 1

Socket 6 pt. 14 mmx 3/8” dr. Std. 1

Socket 6 pt. 13 mmx 3/8” dr. Std. 1

Socket6pt.  12mmx 3/8” dr. Std. 1

Socket 6 pt. 11 mmx 3/8” dr. Std. 1

Socket 6 pt. 10 mm x 3/8” dr. Std. 1

Socket 6 pt. 9 mmx 3/8” dr. Std. 1

Socket 6 pt. 8 mmx 3/8” dr. Std. 1

Socket 6 pt. 14 mm x V4" dr. Std. 1

Socket 6 pt. 13 mm x &~ dr. Std. 1

Socket6pt. 12 mmx 'a” dr. Std. 1

Socket 6 pt. 11 mm x ¥ dr. Std. 1

Socket 6 pt. 10 mm x %" dr. _Std. 1

Socket 6 pt. 9 mmx ¥~ dr. Std. 1

Socket 6 pt. 8 mmx %4” dr. Std. 1

Socket 6 pt. 7 mm x V4" dr. Std. 1

Socket 6 pt. 6 mm x ¥4” dr. Std. 1

Socket6pt. 5.5 mmx Va” dr. Std. 1

Socket 6 pt. 5 mm x %" dr. Std. 1

Socket 6 pt. 4 mm x ¥4” dr. Std. 1

Universal 15" dr. 1

5
F3
Contract F41689-97-C0509 Modification A00029 TE-S£ &




DRAWER 3

NOMENCLATURE

OTY WARANTY

Universal

3/8” dr.

Wrench, Crows Foot

15/8” x 3/8” dr.

Wrench, Crows Foot

15” x 3/8” dr.

Wrench, Crows Foot

1 7/16” x 3/8” dr.

Wrench, Crows Foot

13/8” x 3/8” dr.

Wrench. Crows Foot

15/16” x 3/8” dr.

Wrench. Crows Foot

1 %" x 3/8” dr.

Wrench, Crows Foot 1 1/16” x 3/8” dr.
Wrench, Crows Foot 1 3/16” x 3/8” dr.
Wrench, Crows Foot 1 1/8” x 3/8” dr.
Wrench, Crows Foot 7/8” x 3/8” dr.
Wrench, Crows Foot 13/16” x 3/8” dr.
Wrench, Crows Foot 15/16” x 3/8” dr.
Wrench, Crows Foot 34" x 3/8” dr.
Wrench, Crows Foot 11/16” x 3/8” dr.

Wrench, Crows Foot

5/8” x 3/8” dr.

Wrench. Crows Foot

9/16” x 3/8” dr.

-Wrench. Crows Foot

%" x 3/8” dr.

Wrench, Crows Foot

7/16” x 3/8” dr.

Wrench, Crows Foot

3/8” x 3/8” dr.

Wrench, Crows Foot

19/16” x 3/8” dr.

Valve Core Tool

et Pt [t i [t [t ot [t [t [t [t e ot e f fpi et [ et fpd et bt (et [t (et (i e Jpd (o (ot ot ot pd o (o ot et pod o Jbod et |t

Holder, Apex 3/8” dr.
Holder. Apex Ya” dr.
. Handle, Nut Driver 14" dr.

_ Nut Driver v w
Nut Driver 7/16” W
Nut Driver 11/32” W
Nut Driver 3/8” w
Nut Driver 5/16” W
Nut Driver Vs w
Nut Driver 3/16" W
Nut Driver 11 mm W
Nut Driver 10 mm \%Y
Nut Driver 9 mm W
Nut Driver 8 mm W
Nut Driver 7 mm W
Nut Dnver 6 mm W
Nut Driver 5 mm W
Screwdriver, Torx __T-30 W
Screwdriver, Torx ~ T-27 W
Screwdniver, Torxk ~ T-25 \%
Screwdnver, Torx ~ T-20 W
Screwdriver, Torx ~ T-15 W

: Screwdriver, Torx ~ T-10 W

@
~ ' ’
Contract F41689-97-C0509 Modification A00029 TE-SE- €, §




Socket, Swivel 12 pt.

11/16” x 3/8” dr.

DRAWER 3 NOMENCIATURE OTY WARANTY
Feeler Gauge Set 1
Socket. 6pt. 11/8x%dr. Deep 1 W
Socket, 6pt. 11/16x % dr. Deep 1 A\
Socket. 6 pt. 1x'4dr. Deep 1 W
Socket. 6 pt. 15/16 x V4 dr. Deep 1 W
Socket. 6 pt.  7/8 x V5 dr. Deep 1 W
Socket. 6 pt. 13/16 x Y4 dr. Deep 1 W
Socket, 6 pt. % x Y dr. Deep 1 W
Socket, 6 pt.  11/16 x Y5 dr. Deep 1 W
Socket, 6 pt. 5/8 x V5 dr. Deep 1 W
Socket. 6 pt.  9/16 x V5 dr. Deep 1 w
Socket, 6 pt.  Y2xladr. Deep 1 W
Socket. 6pt.  7/16 x V5 dr. Deep 1 W
Socket, 6pt.  3/8 x ¥4 dr. Deep 1 w
_Socket. 6pt. 1 1/8 x Y5 dr. Std. 1 W

Socket. 6 pt. 1 1/16 x % dr. Std. 1 W
Socket. 6 pt. 1 x ' dr. Std. 1 L\
Socket. 6 pt.  15/16 x V4 dr. Std. 1 W
Socket. 6 pt.  7/8 x ¥ dr. Std. 1 W
Socket. 6 pt.  13/16 x % dr. Std. 1 W
Socket. 6 pt. % x Y4 dr. Std. 1 W
Socket, 6 pt. 11/16 x V5 dr. Std. 1 W
Socket. 6 pt. 5/8 x 5 dr. Std. 1 \Y
Socket. 6 pt.  9/16 x V5 dr. Std. 1 W
Socket. 6 pt. Yox ¥ dr Std. 1 W
Socket, 6 pt. 7/16 x V4 dr. Std. 1 W
Socket, 6 pt.  3/8 x 14 dr. Std. 1 W

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

Socket, Swivel 12 pt. 5/8° x 3/8” dr. -
Socket, Swivel 12 pt. 9/16” x 3/8” dr.
Socket, Swivel 12 pt. ¥£” x 3/8” dr.
Socket, Swivel 12 pt. 7/16” x 3/8” dr.
Socket, Hex Key 3/8” x 3/8” dr. \
Socket, Hex Key 5/16” x 3/8” dr. W
Socket, Hex Key 14" x 3/8” dr. W
Socket. Hex Key 7/32” x3/8” dr. W
Socket. Hex Key 3/16” x 3/8” dr. W
Socket, Hex Key 5/32” x 3/8” dr. w
Socket, Hex Key 1/8” x 3/8” dr. W
Socket, Hex Key 9/64” x 3/8” dr. W
Socket, Hex Key 3/8” x 3/8” dr. W
Socket, Torx T-50 W
Socket, Torx T45 W
Socket. Torx T-40 W
Socket, Torx T-30 W
Contract F41689-97-C0509 Modification A00029

TE-SE - 2 @




DRAWER 3 NOMENCLATURE OTY WARANTY
Socket. Torx T-25 1 W
Socket, Torx T-20 1 W
Socket, Torx T-15 1 W
Adapter v dr. to 3/8” dr. 1
Adapter 3/8” dr. to 5 dr. 1
Adapter 3/8” dr. to Y4~ dr. 1
Adapter Yadr. to 3/8 dr. 1
Universal Va dr. ' 1
Socket, 12 pt. % x 3/8 dr. Std. 1
Socket, 12 pt. 11/16 x 3/8 dr. Std. 1
Socket, 12 pt. 5/8 x 3/8 dr. Std. 1
Socket, 12 pt. 9/16 x 3/8 dr. Std. 1
Socket. 12 pt. Y2 x 3/8 dr. Std. 1
Socket. 12 pt. 7/16 x 3/8 dr. Std 1
Socket. 12 pt. 3/8 x 3/8 dr. Std. 1
Socket, 12 pt. 11/32 x 3/8 dr. Std. 1
Socket, 12 pt. 5/16 x 3/8 dr. Std. 1
Socket. 12 pt. Yo x V4 dr. Std. 1
Socket, 12 pt. 7/16 x V4 dr. Std. 1
Socket, 12 pt. 3/8 x V4 dr. Std. 1
Socket, 6 pt.  11/32 x Va dr. Std. 1
Socket. 6 pt. 5/16 x Y dr. Std. 1
Socket, 12 pt. 9/32 x Va dr. Std. 1
Socket. 6 pt. YaxVadr Std. 1
Socket. 6 pt. 7/32 x Va dr. Std. 1
Socket, 6 pt.  3/16 x Va dr. Std. 1
Ratchet Yadr. 1
Ratchet 3/8 dr. 1
Extension 3 x3/8dr. 1
Extension 6 x3/8 dr. 1
Extension S5xYdr 1
Extension 2xVadr 1
Ratchet Yadr. 1
Breaker Bar __3/8 dr. 1
Speed Handle 3/8 dr. 1
Extension 6 x Vadr. 1
Tape Measure 16’ 1
Socket, 12 pt. 7/16 x 3/8 dr. Deep 1
Socket, 12 pt. 3/8 x 3/8 dr. Deep 1
Socket, 6 pt.  11/32 x Va dr. Deep 1
Socket. 12 pt. 5/16 x Ya dr. Deep 1
Socket, 6 pt.  9/32 x Va dr. Deep 1
Socket. 6 pt.  7/32 x Vi dr. Deep 1
Socket, 6 pt. _3/16 x Va dr. 1
Socket, 6 pt.  13/16 x 3/8 dr. Deep 1

] , ,

Contract F41689-97-C0509 Modification A00029

TE-5€- |




DRAWER 3 NOMENCLATURE OTY WARANTY
Socket, 12 pt. % x 3/8 dr. Deep 1
Socket, 12 pt. 5/8 x 3/8 dr. Deep 1
Socket, 12 pt. 9/16 x 3/8 dr. Deep 1
Socket. 12 pt. 4-x 3/8 dr. Deep 1
S2LGM/MANF ___ GOODFELLOW CTK 9012 B
DRAWER 4 NOMENCLATURE OTY WARANTY
Tap & Die Set Metric, Large (26pcs.) 1
Tap & Die Set Standard, Large (59pcs.) 1
Tap & Die Set Left Hand (53pcs.) 1
Inflator Kit Assembly (4pcs.) 1
Tap & Die Set Metric. Small (41pcs.) 1
Broach Set (28pc¢s.) 1
DRAWER 5 NOMENCLATURE OTY WARANTY
Dynamometer 0-1.000 Ibs. (10pcs)

Muliti- Meter, Simpson

Hardness Tester, Portable

Chuck, Collet

Holder, Boring Tool

Holder, Universal w/Circular Saw Arbor

Chuck. Drill 1/8 — % w/Chuck

Morse Taper Drill Chuck

Key, Drill Chuck

Wrench, Spanner

Arbor, Circular Saw

Collet

Collar, Chuck Locking

Clamp. Universal Hold Down

Fixture, Knurling

Fixture. Tool Bit Holder

Wrench, Collet Chuck

Impact Gun = ' dr.

Dressing Tool. Grinding Wheel

Wrench, Pipe 18”

Wrench. Pipe 247

e2ges

Wrench_Ford

[ N N NS NEEN (I o N [0S NG J (P RN |G 9 WS Y (Y DS N (NS (V' O I NS Y

OAEm 7%1,4%

HEEIEY

Contract F41689-97-C0509

Maodification A00029

:
=
-
[

TE-5£'7)_




82 LGM/MANF GOODFELLOW CTK SPECIAL TOOLS 9012 C
A S A LA SIRCIAL LO0LS 012 C

DRAWER 1 _NOMENCLATURE

>

Square_Machinist (5pcs.)

Caliper, Vernier

Micrometer, 0-1”

Telescoping Gauges (7pcs)

Dremel Tool (38pcs)

Multi meter / Amp meter, Digital + case

DRAWER 2 _ —___ NOMENCLATURE

=

Nail Gun, Pneumatic

Sander. Finishing

Saw, Reciprocating

Trowel

b—ll—ib—lb—‘o

DRAWER 3 NOMENCLATURE _
Saw, Circular 7"

Grinder

Soldering Gun

l——lb—li—lo
=

Bits. Die Grinder

9ea

Countersinks

Sea

Countersinks Holder

]l ea

Rivet Sets

S5ea

oart L PARLY

rac S04 QL mem_\:sfgpfﬁ

13 S e 728

Contract F41689-97-C0509

Modification A00029--

TE-SE- 7 3




82 LGM/MANF GOODFELLOW CTK DISPATCH BOX 9012 D
August 18, 1999

T/B DRAWER 3 NOMENCLATURE OTY WARANTY
Pliers Autolock 9 1 A\
Pliers Autolock 7 1 \Y
Pliers Autolock 6” 1 w
Pliers Duckbills 1 A%
Pliers Common 1 W -~
Pliers Crimpers 1 W
Pliers Narrow Vicegrips 1
Pliers Channel Iocks 6” 1 W
Pliers Dykes 1 W
Pliers Needle Nose 1 W
Pliers Robo Grip 1 W
Pliers Hog Ring 1

T/B DRAWER 4 NOMENCLATURE oTY
Punch_ Line up Vax Vo 1 w
Punch, Line up 3/16x9 1 W
Punch. Line up 532x7 1 w
Punch. Pin Yax 5 Vs 1 A%
Punch, Pin 5/32 x5 1 W
Punch_Pin 3/32x4 1 W
Punch, Pin /16 x 4 1 W
Punch & Chisel Set (6pcs) 1 W
Punch, Center %Bx6 1 W
Punch. Prick 3/8x4% 1 W
Punch, Nail Set 1732 1 A\
Punch, Nail Set 1/16 1 W

‘ Chisel Vax 4 1 W

Chisel . 38x4 1 W
Chisel % X6V, 1 W
Chisel 7/8x 7% 1 W
File Set (7 pcs) 1 W

T/B DRAWER 5 NOMENCLATURE OTY
Wrench Open End % x 5/16 1 W
Wrench Open End ~ 3/8 x 7/16 1 W
WrenchOpen End % x 9/16 1 W
Wrench Open End ~_9/16 x 5/8 1l W
Wrench Open End ~ 19/32x11/16 1 W
Wrench OpenEnd ~ 5/8x % 1 W
Wrench Open End __ 25/32x 13/16 1 W
Wrench Open End ~ 11/16 x 13/16 1 w ;

Contract F41689-97-C0509

Modification A0002_9

TE.5H - 7Y




T/B DRAWER 5

NOMENCLATURE QTY
Wrench Open End %x7/8 1 W
Wrench Open End 15/16 x 1 1 W
Wrench Open End, Thin 3/8 x 7/16 1 W
Wrench Open End 7/16x17/32 1 W
Wrench Open End Y5 x 9/16 1 A%
Wrench Open End 5/8x11/16 1 W
_Wrench Open End 3/4x7/8 1 W
Wrench Open End & Socket 3/8 1 W
Wrench Open End & Socket 7/16 1 W
Wrench Open End & Socket % 1 W
Wrench Open End & Socket 9/16 1 W
Wrench Open End & Socket 5/8 1 W
Wrench Open End & Socket 11/16 1 W
Wrench Open End & Socket 34 1 W

T/B DRAWER 6 NOMENCLATURE oTY

Socket, 12 pt. 9/16 x Yadr. Deep 1 W
Socket.'12 pt. ¥ x Va dr. Deep 1 \%Y%
Socket. 12 pt. 7/16 x Ya dr. _Deep 1 W
Socket, 12 pt. 3/8 x Vadr.  Deep 1 W
Socket, 12 pt. 11/32 x Y dr. Deep 1 W
Socket, 12 pt. 5/16 x Yadr.  Deep 1 w
Socket, 12 pt. 9/32 x Vadr. Deep 1 w
Socket, 12 pt. Vax Vadr. Deep 1 w
Socket, 12 pt. 7/32 x Yadr. Deep 1 W
Socket, 12 pt. 3/16 x Yadr. Deep 1 W
Socket, 6 pt. 9/16 x Yadr. Deep 1 W
Socket, 6 pt. o x Y dr. Deep 1 W
Socket, 6 pt. 7/16 x Y dr. Deep 1 w
Socket, 6 pt. 3/8xVadr.  Deep 1 W
Socket, 6 pt. 11/32 x Va dr. Deep 1 A%
Socket, 6 pt. 5/16 x Vadr. Deép 1 W
Socket, 6 pt. 9/32xVadr. Deep 1 W
Socket, 6 pt. Y x Vadr. Deep 1 W
Socket, 6 pt. 7/32 x Va dr. Deep 1 w
Socket, 6 pt. 3/16x ¥ dr. Deep 1 W
Socket, 12 pt. 9/16 x Vadr.  Std. 1 W
Socket, 12 pt. % x Y4 dr. Std. 1 w
Socket, 12 pt. 7/16 x Vadr.  Std. 1 W
Socket, 12 pt.3/8 x Vadr. __ Std. 1 W
Socket, 12 pt 11/32 x Vadr. Std. 1 W
Socket, 12 pt.5/16 x Vadr. Std. 1 W
Socket. 12 pt.9/32 xVadr.  Std. 1 A%
Socket, 12 pt.Yax Vadr. Std. 1 A%
Socket, 12 pt. 7/32 x Vadr. _ Std. 1 W
e Fa1689-07-Case9—ocket, 12,pt. 3L16.x /ulx,m Std. 1 W

¢
TE—5E; - 7r




™~

T/B DRAWER 6 NOMENCLATURE OTY
Socket, 6 pt. 9/16 x Vadr.  Std.
Socket, 6 pt. 5/32x1/4 dr Std.
Socket, 6 pt. Yox Vadr. Std.
Socket, 6 pt.  7/16 x Vadr. Std.
Socket, 6 pt. 3/8xVadr.  Std.
Socket. 6 pt. 11/32.x Yadr, Std.
Socket, 6 pt. 5/16 x Vadr. Std.

Socket, 6 pt. _ 9/32x Vadr. Std.
Socket, 6 pt. Y4 x Vadr. Std.
Socket, 6 pt.  7/32xVadr.  Std.
Socket. 6 pt. 3/16 x Vadr. __Std.
Universal, Va dr.
Adapter Vadr. to 3/8 dr.
Extension 1% x V4 dr.

_Flex Handle Yadr.
Ratchet Va dr.
Speed Handle Yadr.
Drive Handle Yadr
Extension 14 x Va dr.
Extension 6x Vadr
Extension 3xVadr
Extension , Flex 4x Vadr.

Hex Key Set. MM (21pcs)

Hex Key Set. SAE (21pcs)

Socket. 6 pt.

14 mm x Y dr. Std.

et Dot s ot o e [ o o o [ [t o [ [ s o P [ e i [ [ | e e [ e [ e [ [t s P o b= e [ | Dt = = e b [t et

2l oh ol e g g e e e e e o e e e el sl e o el oo ol e e e ol ol e ey R el e o e e gy e

_ Socket, 6 pt. 13 mm x Y dr. Std.
Socket. 6 pt. 12 mm x V4 dr. Std.
Socket, 6 pt. 11 mm x Y4 dr. Std.
Socket. 6 pt. 10 mm x Va dr. Std.
Socket. 6 pt. 9 mm x Va dr. Std.
Socket, 6 pt. 8 mm x V4 dr. Std.
Socket. 6 pt. 7mmx Vadr Std.
Socket, 6 pt. 6 mm x % dr. Std.
Socket. 6 pt. 5.5 mm x Y dr. Std.
Socket, 6 pt. 5mmx Vs dr. Std.
Socket, 6 pt. 4 mm x Y4 dr. Std.
Socket, 6 pt. 14 mm x Y4 dr. Deep
Socket. 6 pt. 13 mm x Y dr. Deep
Socket. 6 pt. 12 mm x Va dr. Deep
Socket. 6 pt. 11 mm x % dr. Deep
Socket. 6 pt. 10 mm x Y4 dr. Deep
Socket. 6 pt. 9 mm x Y4 dr. Deep

_Socket. 6 pt. 8 mm x Y4 dr. Deep
Socket, 6 pt. 7 mm x Y dr. Deep
Socket, 6 pt. 6 mm x s dr Deep
Socket, 6 pt. -5 mm x Y4 dr. Deep

Contract F41689-97-60509—20CKet, 6 pte .o . d.aunx Y dr. Deep

s 76




82 LGM/MANF GOODFELLOW CTK DISPATCH BOX 9012.D

NOMENCLATURE

=
2

. B/B DRAWER 1

Wrench, Combination 12 pt. 1 5/16

Wrench, Combination 12pt. 11

Wrench, Combination 12 pt. 1 1/8

__Wrench, Combination 12 pt. ‘1 1/16

Wrench Combination 12 pt. 1

Wrench. Combination 12 pt.  15/16

Wrench, Combination 12 pt. 7/8

Wrench, Combination 12 pt. 13/16

Wrench, Combination 12 pt. %4

Wrench, Combination 12 pt. 11/16

Wrench, Combination 12 pt. 5/8

Wrench, Combination 12 pt. 9/16

Wrench, Combination 12 pt. %

Wrench, Combination 12 pt. 7/16

Wrench. Combination 12 pt. 3/8

Wrench, Combinationl2 pt.  11/32

Wrench, Combination 12 pt. 5/16

Wrench, Combination 12 pt. v

Wrench, Combination 6 pt. 1

Wrench, Combination 6 pt.  15/16 .

Wrench, Combination 6 pt.  7/8

Wrench, Combination 6 pt.  13/16

Wrench, Combination 6 pt. %4

Wrench, Combination 6 pt. _11/16

Wrench, Combination 6 pt.  5/8

Wrench. Combination 6 pt. 9/ 16

Wrench, Combination 6 pt. %

Wrench, Combination 6 pt.  7/16

Wrench, Combination 6 pt.  3/8

Wrench, Combination 6 pt.  11/32

Wrench, Combination 6 pt.  5/16
Wrench, Combination 6 pt. Y

T R e [ [ N I o [ (e e e e i e [ L [ [ e T e T s B [ N (SN PRI (NETR (SRR SR Uy 'URFey NI (N PR (PR PR N

seldsisd e EEEE iR EEEEREEEEE s g EEg gl

Contract F41689-97-C0509

Wrench, Line 3/8x7/16

Wrench, Line Y5 x 9/16

Wrench, Line 5/8 x11/16

Wrench, Line % x 7/8
Modification A00029

TES 45 = 2?7




NOMENCLATURE

oTY

. B/B DRAWER 2 _

Wrench, Combination, Metric 12pt 6 mm 1 W
Wrench, Combination, Metric 12pt 7 mm 1 w
Wrench, Combination, Metric 12pt 8 mm 1 w
Wrench, Combination, Metric 12pt 9 mm 1 W
Wrench, Combination. Metric 12pt 10 mm 1 W
_ Wrench, Combination. Metric 12pt 11 mm 1 W
Wrench, Combination, Metric 12pt 12 mm 1 A\
Wrench, Combination., Metric 12pt - 13 mm 1 \
Wrench, Combination. Metric 12pt 14 mm 1 W
Wrench, Combination, Metric 12pt 15 mm 1 W
Wrench, Combination. Metric 12pt 16 mm 1 W
Wrench, Combination, Metric 12pt 17 mm 1 W
Wrench, Combination. Metric 12pt 18 mm 1 W
Wrench, Combination. Metric 12pt 19 mm 1 w
Wrench, Combination. Metric 12pt 20 mm 1 W
Wrench, Combination, Metric 12pt 21 mm 1 W
Wrench, Combination, Metric 12pt 22 mm 1 W
Wrench, Combination, Metric 12pt 24 mm 1 W
Wrench, Combination, Metric 6pt 19 mm 1 W
Wrench, Combination, Metric 6pt 18 mm 1 A
Wrench, Combination. Metric 6pt 17 mm 1 A\
Wrench, Combination, Metric 6pt 16 mm 1 W
Wrench. Combination, Metric 6pt 15 mm 1 W
Wrench, Combination. Metric 6pt 14 mm 1 W
Wrench, Combination, Metric 6pt 13 mm 1 W
Wrench, Combination, Metric 6pt 12 mm 1 W
Wrench, Combination, Metric 6pt 11 mm 1 W
Wrench, Combination, Metric 6pt 10 mm 1 %
Wrench, Combination. Metric 6pt 9 mm 1. W
Wrench, Combination, Metric 6pt 8 mm 1 W
Wrench, Combination, Metric 6pt. 7 mm 1 W
Wrench, Combination, Metric 6pt 6 mm 1 A\

Continued on next page

Contract F41689-97-C0509

Modification A00029

TESE = 0 &




82 LGM/MANF_GOODFELLOW CTK DISPATCH BOX 9012 D

DRAWER NOMENCLATURE OTY

BB Drawer 2 Wrench, Line. Metric 19 mmx 21 mm 1 W
BB Drawer 2 Wrench, Line. Metric 15 mmx 17 mm 1 W
BB Drawer 2 Wrench, Line, Metric 13 mm x 14 mm 1 W
BB Drawer 2 Wrench, Line, Metric 10 mm x 12 mm 1 W
BB Drawer 2 Wrench, Line, Metric 9mmx 11 mm 1 W
BB Drawer 2 Wrench, Open End, Metric 6 mm x 8 mm 1 A\
BB Drawer 2 Wrench, Open End. Metric 7 mm x 9 mm 1 W
BB Drawer 2 Wrench, Open End, Metric 10 mm x 11 mm 1 W
BB Drawer 2 Wrench, Open End. Metric 12 mm x 14 mm 1 A
BB Drawer 2 Wrench, Open End. Metric 13 mm x 15 mm 1 W
BB Drawer 2 Wrench, Open End. Metric 16 mm x 18 mm 1 W
BB Drawer 2 Wrench, Open End, Metric 17 mm x 19 mm 1 W
BB Drawer 2 - Wrench, Open End. Metric 20 mm x 22 mm 1 A%
BB Drawer 2 Wrench, Open End. Metric 21 mm x 23 mm 1 A\
BB Drawer 2 22 mm x 24 mm 1 W

Contract F41689-97-C0509

Wrench. Open End. Metric

Modification AOOOZQ

TEsgm 79




%ﬂl

DRAWER NOMENCLATURE QTY

BB Drawer 3 Socket, 12pt. 1 x%dr Deep 1 W
BB Drawer 3 Socket 12pt. 15/16 x ¥ dr._Deep 1 W
BB Drawer 3 Socket, 12pt. 7/8x% dr.  Deep 1 W
BB Drawer 3 Socket, 12pt. 13/16 x Y2 dr. Deep 1 W
BB Drawer 3 Socket 12pt. Yax ' dr. Deep 1 W
BB Drawer 3 Socket, 12pt. 11/16 x Y2 dr. Deep 1 W
BB Drawer 3 Socket, 12pt. 5/8x ¥ dr.  Deep 1 W
BB Drawer 3 Socket. 12pt. 9/16 x Yo dr. Deep 1 A%
BB Drawer 3 Socket, 12pt. Ve x V5 dr. Deep 1 w
BB Drawer 3 Socket, 12pt. 1Y%x¥%dr.  Std. 1 w
BB Drawer 3 Socket, 12pt. 13/16 x5 dr. Std. 1 W
BB Drawer 3 Socket, 12pt. 11/8xY%dr. Std 1 W
BB Drawer 3 Socket, 12pt. 11/16 x V4 dr. Std. 1 W
BB Drawer 3 Socket, 12pt. 1x ¥ dr Std. 1 W
BB Drawer 3 Socket, 12pt. 15/16 x 5 dr. Std. 1 w
BB Drawer 3 Socket, 12pt. 7/8xY2dr.  _Std. 1 W
BB Drawer 3 Socket, 12pt. 13/16 x V5 dr. Std. 1 W
BB Drawer 3 Socket, 12pt. 25/32 x V5 dr._Std. 1 W
BB Drawer 3 Socket. 12pt. Y% x V5 dr. Std. 1 w
BB Drawer 3 Socket, 12pt. 11/16 x Yo dr._ Std. 1 W
BB Drawer 3 Socket, 12pt. 21/32 x5 dr. Std. 1 A
BB Drawer 3 Socket, 12pt. 5/8xYdr.  Std. 1 A
BB Drawer 3 Socket, 12pt. 19/32 x V5 dr. Std. 1 W
BB Drawer 3 Socket, 12pt. 9/16 x Yadr.  Std. 1 W
BB Drawer 3 Socket, 12pt. Yo x5 dr. Std. 1 W
BB Drawer 3 Socket, 12pt. 7/16 x ¥ dr.  Std. 1 w
BB Drawer 3 Socket, - 12pt. 3/8xVadr.  Std. 1 W
BB Drawer 3 Socket, Square Dr. 3/4xY%dr.  Std. 1 W
BB Drawer 3 Socket, Square Dr. 11/16 x Yo dr. Std. 1 W
BB Drawer 3 Socket, Square Dr. 5S/8xY%dr.  Std. 1 W
BB Drawer 3 Socket, Square Dr. 9/16 x Vo dr.  Std. 1 w
BB Drawer 3 Socket, Square Dr, Yo x Vo dr. Std. 1 W
BB Drawer 3 Socket, Square Dr. 7/16 x Yo dr._ Std. 1 W
BB Drawer 3 Socket, Square Dr. Y2 x3/8dr. _ Std. 1 W
BB Drawer 3° Socket, Square Dr. 7/16 x 3/8dr._ Std. 1 W
BB Drawer 3 Socket, Square Dr. 3/8 x3/8dr. Std. 1 A%
BB Drawer 3 Socket, Square Dr. 5/16 x 3/8dr. Std. 1 W
BB Drawer 3 Socket, Square Dr. Ya x3/8dr.  Std. 1 W

Contract F41689-97-C0509 Modification AOOQZQ

3
TE5Ew O




82 LGM/MANF_GOODFELLOW CTK DISPATCH BOX 9012 D

BB Drawer 3 Socket, Spark Plug

13/16 x 3/8 dr.

DRAWER NOMENCLATURE OTY
BB Drawer 3 Socket, 6pt. 1x3/8 dr. Deep 1 W
BB Drawer 3 Socket, 6pt. 15/16 x 3/8 dr.Deep 1 W
BB Drawer 3 Socket. 6pt. 7/8 x 3/8 dr.  Deep 1 W
BB Drawer 3 Socket. 6pt. _13/16 x 3/8 dr.Deep 1 W
BB Drawer 3 Socket, 6pt. % x3/8dr. _Deep 1 W
BB Drawer 3 Socket. 6pt. 11/16 x 3/8 dr.Deep 1 W
BB Drawer 3 Socket_6pt. 5/8x3/8 dr. Deep 1 W
BB Drawer 3 Socket, 6pt. 9/16 x 3/8 dr._Deep 1 W
BB Drawer 3 Socket, 6pt. Yoax7/16dr.  Deep 1 W
BB Drawer 3 Socket. 6pt. 7/16 x 3/8 dr. Deep 1 W
. BB Drawer 3 Socket, 6pt. -3/8 x3/8dr. Deep 1 W
BB Drawer 3 Socket. 6pt. 7/8 x 3/8 dr. _ Std. 1 W
BB Drawer 3 Socket, 6pt. 13/16 x 3/8 dr.Std. 1 W
BB Drawer 3 Socket. 6pt. Y% x3/8dr.  Std. 1 W
BB Drawer 3 Socket. 6pt. 11/16 x 3/8 dr. Std. 1 W
BB Drawer 3 Socket. 6pt. 5/8x3/8dr.  Std 1 W
BB Drawer 3 Socket, 6pt. 9/16 x 3/8 dr. Std. 1 W
BB Drawer 3 Socket. 6pt. Yax3/8dr.  Std. 1 w
BB Drawer 3 Socket. 6pt. 7/16 x 3/8 dr._Std. 1 A\
BB Drawer 3 Socket, 12pt. 7/8 x 3/8 dr.  Std. 1 W
BB Drawer 3 Socket, 12pt. 13/16 x 3/8 dr.Std. 1 W
BB Drawer 3 Socket, 12pt. % x 3/8 dr. Std. 1 W
BB Drawer 3 Socket, 12pt. 11/16 x 3/8 dr. Std. 1 - W
BB Drawer 3 Socket, 12pt. 5/8x3/8dr. Std. 1 W
BB Drawer 3 Socket, 12pt. 9/16 x 3/8 dr._Std. 1 W
BB Drawer 3 Socket, 12pt. Vox3/8dr. Std 1 . W
BB Drawer 3 Socket, 12pt. 7/16 x 3/8 dr. Std. 1 W
BB Drawer 3 Socket, 12pt. 3/8 x3/8 dr. _ Std. 1 W
BB Drawer 3 Socket, 12pt. 5/16 x 3/8 dr. Std. 1 W
BB Drawer 3 Socket. Oil Press. Switch 11/16 x3/8 dr. 1 W
1 W
1 W
1 W
1 W
1 W
1 W
1 W
1 W
1 W
1 W
1 W
1 W
1 W

Contract F41689-97-C0509

BB Drawer 3 Socket, Spark Plug % x 3/8 dr.
BB Drawer 3 Socket, Spark Plug 5/8 x 3/8 dr.
BB Drawer 3 Universal ' Y dr.

BB Drawer 3 Universal 3/8 dr.

BB Drawer 3 Extension 1% x3/8dr.
BB Drawer 3 Socket, Screwdriver, Phillips #4 - 3/8 dr.
BB Drawer 3 Socket. Screwdriver. Phillips #3 - 3/8 dr.
BB Drawer 3 Socket, Screwdrver, Phillips #2 - 3/8 dr.
BB Drawer 3 Socket. Screwdriver, Phillips #1 - 3/8 dr.
BB Drawer 3 Socket, Screwdriver. Flat Tip 3/8 - 3/8 dr.
BB Drawer 3 Socket, Screwdriver, Flat Tip 9/32 - 3/8 dr.
BB Drawer 3 Socket, Screwdriver, Flat Tip 7/32 - 3/8 dr.

Modification A00029

E'S

5
.r-'i;:
" |
3




82 LGM/MANF_GOODFELLOW CTK DISPATCH BOX 90121

BB Drawer 3 Socket, Hex Head 3/8 —3/8 dr. 1 W
BB Drawer 3 Socket, Hex Head 5/16 —3/8 dr. 1 W
BB Drawer 3 Socket. Hex Head Ya—3/8 dr. 1 W
BB Drawer 3 Socket. Hex Head 7/32 —3/8 dr. 1 \%%
BB Drawer 3 Socket, Hex Head ' 3/8 —3/8 dr. 1 w
BB Drawer 3 Socket. Hex Head _5/32 —3/8 dr. 1 \'Y
BB Drawer 3 Socket. Torx T-50 3/8dr. 1 \"Y -~
BB Drawer 3 Socket, Torx T-45 3/8 dr. 1 A%
BB Drawer 3 Socket. Torx T-40 3/8 dr. 1 W
BB Drawer 3 Socket, Torx T-30 3/8 dr. 1 W
BB Drawer 3 Socket, Hex Head 3/8 —Yadr. 1 W
BB Drawer 3 Socket. Hex Head 5/16 = Va dr. 1 W
BB Drawer 3 Socket, Hex Head Vo — Yadr. 1 W
BB Drawer 3 Socket, Hex Head 7/32 —Va dr. 1 W
BB Drawer 3 Socket. Hex Head 3/16 — Va dr. 1 W
BB Drawer 3 Socket, Screwdriver, Flat Tip % — Y 1 W
BB Drawer 3 Socket, Screwdriver, Flat Tip 7/32 — Y% 1 W
BB Drawer 3 Socket, Screwdriver, Phillips #2 — Y4 dr. 1 W
BB Drawer 3 Socket, Screwdriver, Phillips #1 — Va dr. 1 W
BB Drawer 3 Socket, Torx T-25 Vs dr. 1 W
BB Drawer 3 Socket. Torx T-20 Y, dr. 1 \"Y
BB Drawer 3 __Socket. Torx T-15 Ya dr. 1 w
BB Drawer 3. Folding Torx Key Set 1 w
. BB Drawer 3 Folding Hex Key Set SAE 1 A%
BB Drawer 3 Folding Hex Key Set M 1 A
BB Drawer 3 Extension 6 x ¥ dr. 1 W
BB Drawer 3 Extension 6 x 3/8 dr. 1 W
BB Drawer 3 Extension 3 x3/8 dr. 1 W
BB Drawer 3 Extension 3x¥%dr 1 W
BB Drawer 3 . Speed Handle 3/8 dr. 1 w
BB Drawer 3 Extension 20 x 3/8 dr. 1 W
BB Drawer 3 Ratchet 3/8 dr. 1 W
BB Drawer 3 Ratchet Y4 dr. 1 w
BB Drawer 3 Ratchet. Flex 3/8 dr. 1 W
BB Drawer 3 Extension 10— Y5 dr. 1 w
" BB Drawer 3 Flex Handle 3/8 1 W
BB Drawer 3° Extension _ 10 —3/8 dr. 1 w

Contract F41689-97-C0509 Modification A00029 ' ' TE-56-~ Fdm




82 LGM/MANF GOODFELLOW CTK_DISPATCH BOX 9012 D
S AN SOODFELLOW CTK _DISPATCH BOX 9012 D

Contract F41689-97-C0509

9mm — Y dr. Std.

Modification A00029

DRAWER NOMENCLATURE OTY

BB Drawer 3 Socket, 12pt. 24 mm — Y dr. Deep 1 W
BB Drawer 3 Socket. 12pt. 22 mm - % dr. Deep 1 W
BB Drawer 3 Socket. 12pt. 21 mm - 5 dr. Deep 1 W
BB Drawer 3 Socket. 12pt. 20 mm — ¥4 dr. Deep 1 W
BB Drawer 3 Socket. 12pt. 19 mm — ¥ dr. Deep 1 W
BB Drawer 3 Socket. 12pt. 18 mm — ¥ dr. Deep 1 W
BB Drawer 3 Socket, 12pt. 17 mm ~ % dr. Deep 1 W
BB Drawer 3 Socket. 12pt. 16 mm — % dr. Deep 1 W
BB Drawer 3 Socket, 12pt. 15 mm — Y5 dr. Deep 1 W
BB Drawer 3 Socket. 12pt. 14 mm - % dr. Deep 1 W
BB Drawer 3 Socket, 12pt. 13 mm — Y5 dr. Deep 1 W
BB Drawer 3 Socket. 6pt. 19 mm — 3/8 dr. Deep 1 w
BB Drawer 3 _Socket, 6pt. 18 mm — 3/8 dr. Deep 1 W
BB Driawer 3 Socket, 6pt. 17 mm — 3/8 dr. Deep 1 w
BB Drawer 3 Socket, 6pt. 16 mm — 3/8 dr. Deep 1 W
BB Drawer 3 Socket, 6pt. 15 mm — 3/8 dr. Deep 1 W
BB Drawer 3 Socket, 6pt. 14 mm — 3/8 dr. Deep 1 W
BB Drawer 3 Socket_ 6pt. 13 mm - 3/8 dr. Deep 1 W
BB Drawer 3 Socket, 6pt. 12 mm — 3/8 dr. Deep 1 W
BB Drawer 3 Socket. 6pt. 11 mm — 3/8 dr. Deep 1 W
BB Drawer 3 Socket. 6pt. 10 mm — 3/8 dr. Deep 1 W
BB Drawer 3 Socket. 6pt. 9 mm -- 3/8 dr. Deep 1 w
BB Drawer 3 Socket. 12pt 32 mm — ¥ dr_Std. 1 A\
BB Drawer 3 Socket, 12pt 30 mm — % dr. Std. 1 A\
BB Drawer 3 Socket. 12pt 28 mm — % dr. Std. 1 W
BB Drawer 3 Socket, 12pt 27 mm -V dr. Std. 1 W
BB Drawer 3 Socket. 12pt 26 mm — ' dr. Std. 1 W
BB Drawer 3 Socket. 12pt 25 mm — ¥ dr_Std. 1 W
BB Drawer 3 Socket. 12pt 24 mm — % dr. Std. 1 A
BB Drawer 3 Socket, 12pt 23 mm — ¥ dr. Std. 1 W
BB Drawer 3 Socket, 12pt 22 mm-— Y dr.Std. - 1 W
BB Drawer 3 Socket, 12pt 21 mm—Y% dr. Std. 1 W
BB Drawer 3 Socket. 12pt 20 mm — % dr. Std. 1 W
BB Drawer 3 Socket. 12pt 19 mm — ¥ dr_ Std. 1 W
BB Drawer 3 Socket, 12pt 18 mm — % dr_Std. 1 \%%
" BB Drawer 3 Socket. 12pt 17 mm — Y dr. Std. 1 W
BB Drawer 3 Socket, 12pt 16 mm — % dr. Std. 1 W
BB Drawer 3 Socket, 12pt 15 mm — V4 dr. Std. 1 w
BB Drawer 3 Socket, 12pt 14 mm — 4 dr. Std. 1 W
BB Drawer 3 - Socket, 12pt 13 mm — % dr. Std. 1 W
BB Drawer 3 Socket. 12pt 12 mm — %% dr. Std. 1 W
BB Drawer 3 Socket, 12pt 11 mm - ' dr. Std. 1 W
BB Drawer 3 Socket. 12pt 10 mm ~ 5 dr. Std. 1 W

‘BB Drawer 3 Socket. 12pt 1 W .

TE:




- 82 LGM/MANF_GOODFELLOW CTK DISPATCH BOX 9012 D

DRAWER NOMENCLATURE oTY

BB Drawer 3 Socket. 6pt. 19 mm — 3/8 dr. Std. 1 \%
BB Drawer 3 Socket, 6pt. 18 mm ~ 3/8 dr. Std. 1 W
BB Drawer 3 Socket, 6pt. 17 mm — 3/8 dr. Std. 1 W
BB Drawer 3 Socket. 6pt. . 16 mm — 3/8 dr. Std. 1 W
BB Drawer 3 Socket. 6pt. 15 mm — 3/8 dr. Std. 1 W
BB Drawer 3 Socket. 6pt. 14 mm — 3/8 dr. Std. 1 W
BB Drawer 3 Socket, 6pt. 13 mm — 3/8 dr. Std. 1 W
BB Drawer 3_ Socket, 6pt. 12 mm — 3/8 dr. Std. 1 A\
BB Drawer 3 Socket. 6pt. 11 mm — 3/8 dr. Std. 1 W
BB Drawer 3 _Socket, 6pt. 10 mm — 3/8 dr. Std. 1 w
BB Drawer 3 Socket, 6pt. 9 mm — 3/8 dr. Std. 1 W
BB Drawer 3 Socket, 12 pt. 21 mm — 3/8 dr. Std. 1 A%
BB Drawer 3 Socket, 12 pt. 19 mm — 3/8 dr. Std. 1 w
BB Drawer 3 Socket. 12 pt. 18 mm — 3/8 dr. Std. 1 w
BB Drawer 3 Socket, 12 pt. 17 mm — 3/8 dr. Std. 1 w
BB Drawer 3 Socket, 12 pt. 16 mm - 3/8 dr. Std. 1 w
BB Drawer 3 Socket, 12 pt. - 15 mm — 3/8 dr. Std. 1 \\Y
BB Drawer 3 Socket, 12 pt. 14 mm - 3/8 dr. Std. 1 W
BB Drawer 3 Socket, 12 pt. 13 mm — 3/8 dr. Std. 1 W
BB Drawer 3 Socket. 12 pt. 12 mm — 3/8 dr. Std. 1 W
BB Drawer 3 Socket, 12 pt. 11 mm —3/8 dr. Std. 1 W
BB Drawer 3 Socket. 12 pt. 10 mm — 3/8 dr. Std. 1 W
BB Drawer 3 Socket. 12 pt. 9 mm ~ 3/8 dr. Std. 1 W
BB Drawer 3 Socket, Hex Head 10 mm — 3/8 dr. 1 W
BB Drawer 3 Socket, Hex Head 8 mm — 3/8 dr. 1 W
BB Drawer 3 Socket, Hex Head 7 mm — 3/8 dr. 1 W
BB Drawer 3 Socket, Hex Head 6 mm — 3/8 dr. 1 W
BB Drawer 3 Socket, Hex Head 5 mm - 3/8 dr. 1 W
BB Drawer 3 Socket, Hex Head 4 mm —3/8 dr. 1 W
BB Drawer 3 Adapter 3/8to Y 1 W
BB Drawer 3 Adapter ¥ to 3/8 1 W
BB Drawer 3 Adapter 3/8t0 ¥ 1 W
BB Drawer 3 Extension _2-Ydr. 1 W
BB Drawer 3 Socket, Spark Plug 18 mm - 3/8 dr. 1 A
BB Drawer 3 Socket. 6pt 3/8 —3/8 dr. std 1 \%Y

Contract F41689-97-C0509

Modification AOOOZ?

TE-5€ .i- 7




DRAWER NOMENCLATURE OTY

BB Drawer 4 Screwdriver. Torx TO-10 lea. W
BB Drawer 4 Screwdrnver, Torx TO-15 lea. W
BB Drawer 4 Screwdriver. Torx TO-20 lea. W
BB Drawer 4 Screwdriver, Torx TO-25 lea. W
BB Drawer 4 Screwdriver, Torx TQ-27 lea. W
BB Drawer 4 Screwdriver, Torx TO- 30 lea W
BB Drawer 4 Screwdriver, Phillips #1 lea. W
BB Drawer 4 Screwdriver, Phillips #2-8" lea W
BB Drawer 4 Screwdriver, Phillips #3 lea. W
BB Drawer 4 Screwdriver_ Phillips #2 -4 lea, W
BB Drawer 4 Screwdriver, Phillips #4 lea. W
BB Drawer 4 Air, Blow Gun lea

BB Drawer 4 Wrench, Adjustable 107 lea. W
BB Drawer 4 Wrench. Adjustable 8” lea. W
BB Drawer 4 Wrench, Adjustable 6” lea. W
BB Drawer 4 Wrench, Ford 1ea

BB Drawer 4 Screwdriver, Flat Tip. 1/8” 4” lea. W
BB Drawer 4 Screwdriver, Flat Tip 3/16” 47 lea. W
BB Drawer 4 Screwdriver_ Flat Tip 3/16” 6” lea. W
BB Drawer 4 Screwdrver. Flat Tip 5/16” 8” lea. W
BB Drawer 4 Screwdnver, Flat Tip 4”8 lea. W
BB Drawer 4 Screwdriver, Flat Tip %76 lea W
BB Drawer 4 Screwdriver_ Flat Tip B71w lea. W
BB Drawer 4 Screwdriver, Flat Tip /872 lea. W
BB Drawer 4 Screwdriver, Flat Tip 3/327 1 W~ lea. W
‘BB Drawer 4 Screwdriver, Phillips #1-1%” lea W
BB Drawer 4 Screwdriver, Phillips #1-21%" lea. W
BB Drawer 4 Screwdriver, Phillips #2-1w" lea W
BB Drawer 4 Nut Driver 3/16 lea. W
BB Drawer 4 Nut Dnver 7 lea. W
BB Drawer 4 Nut Driver 5/16 lea. W
BB Drawer 4 Nut Driver 11/32 lea. W
BB Drawer 4 Nut Driver 3/8 lea. W
BB Drawer 4 ‘Nut Dnver 7/16 lea. W
BB Drawer 4 Nut Driver 15" lea, W
BB Drawer 4 Nut Driver 11 mm lea. W
BB Drawer 4 Nut Driver 10 mm lea. W
BB Drawer 4 Nut Driver 9 mm lea. W
BB Drawer 4 Nut Driver 8 mm lea. W
BB Drawer 4 Nut Driver 7 mm lea. W
BB Drawer 4 Nut Driver 6 mm lea. W
BB Drawer 4 Nut Driver 5 mm lea. W

r
Contract F41689-97-C0509 Modification A00029 TE-5§

3




| |

DRAWER NOMENCLATURE QTY

BB Drawer 5 Hammer, Rubber / Plastic 12 oz, lea. W
BB Drawer 5 Hammer, Ball Pein 16 oz. lea. W
BB Drawer 5 Hammer_ Ball Pein ' 12 oz. lea. W
BB Drawer 5 Hammer, Ball Pein . 8 0z lea. W
BB Drawer 5 Mallet. Rubber ' lea. W -~
BB Drawer 5 Hacksaw lea,. W
BB Drawer 5 Temperature Probe lea,

BB Drawer5 Multi meter ' 1ea

BB Drawer 5 Soldering Station ' 1ea

BB Drawer 5 Jabsaw : lea. W
BB Drawer 5 Oil Filter Wrench . Small 1ea

BB Drawer 5 Oil Filter Wrench . Large ‘ 1ea.

7

NESN X

BB Drawer 5 Flashlight - lea.
QAE 7:;#\/{/%(// RAC erQ (. ;Xummw 13 Sepdq

Contract F41689-97-C0509 Modification A00029 TE-S 4 & f‘




- 22 LGM/MANF_GOODFELLOW CTK_ DISPATCH BOX 9012 E
August 18, 1999

TOP RED TRAY NOMENCLATURE QOTY WARANTY

. Socket, 12 pt. %47 X 3/8” dr. Deep 1
_Socket, 12 pt. 5/8” X 3/8” dr. Std. 1
Socket. 12 pt. 9/16” X 3/8” dr. Std. 1
Socket, 12 pt. ¥5" X 3/8” dr. Std. 1
Socket, 12 pt. 7/16” X 3/8” dr. Std. 1
Socket. 12 pt. 3/8” X 3/8” dr. Std. 1
Extension 3” x 3/8” dr. 1
Extension 6” x 3/8” dr. 1

Ratchet 3/8” dr. 1 A%
Apex Holder 1
Tape Measure 12° 1
Socket, 12 pt. Y x V' dr.  Std. 1
Socket, 6 pt. 7/16” x V4" dr. Std. 1
Socket, 6 pt. 3/8” x V4" dr.  Std. 1
Socket, 12 pt. 11/32” x V47 dr. Std. 1
Socket, 12 pt. 5/16” x V&’ dr_Std. 1
Socket, 6 pt. Va? x Ya” dr.__Std. 1
Socket. 6 pt. 9/32” x Va” dr. Std. 1
Socket, 6 pt. 7/32” x Y4 dr. Std. 1
Socket, 6 pt. 3/16” x Y4 dr. Std. 1
Universal Ya® dr. 1
. Extension 27 x V47 dr. 1
v Extension 6” x V4’ dr. 1
Breaker Bar V4" dr. 1

Ratchet Va” dr. 1 %Y

TOP TRAY NOMENCLATURE OTY

Speed Handle 1

Pliers, Side Cutting 1. W
Pliers. Duckbill 1

Pliers, Safety Wire 1
Flashlight 1
Chain 1
Lock 1
Contract F41689-97-C0509 Modification AOOOZQ

TE-5£ m f 7




DRAWER 1 - NOMENCLATURE OTY
. Screwdriver. Phillips #2x4” 1 W
Screwdriver, Flat Tip 7/32”x 17 1
Screwdniver, Phillips, Angle #1 & #2 1
Screwdriver, Flat Tip, Angle %4~ 1
Screwdriver, Phillips #1x3” 1 W -
Screwdriver_ Phiilips #2x1” 1 A%
Screwdriver, Flat Tip 1/8” x 2” 1
Screwdriver, Phillips #2x4” 1
Screwdriver, Flat Tip 5/32”x 4 1
Screwdriver, Phillips #3x6” 1
Screwdriver, Flat Tip 5/16” x 6” 1
Screwdriver, Flat Tip 13/32” x 8 1
Screwdriver, 1
DRAWER 2 NOMENCLATURE OTY
Wrench, Open End 11/16” x 34" 1
Wrench, Open End 9/16” x 5/8” 1
Wrench, Adjustable 6” 1
Wrench, Adjustable 8” 1
Wrench, Adjustable 10” 1
. Wrench, Box End 9/16” x 5/8” 1
Wrench, Box End 7/16” x 5~ 1
Wrench, Open End 716" x 147 1
Wrench, Combination 11/32” 1
Wrench, Open End 5/16” x 3/8” 1
Wrench, Box End 5/16” x 3/8” 1
Allen Wrench Set (11 pcs) 1
Wrench, Combination 1/4” 1
DRAWER 3 NOMENCLATURE oTY
: Pliers. Slip Joint 1 A%
Pliers. Water pump 1
_Hammer, Ball Peen 1
Vice Grip 77 1
Pliers. Longnose 1 w
Tool Box 1
QAE%7 Cul/ rac £l Q. Buimmmons 13 Sepd
|7 S/ 7
o ,_,
Contract F41689-97-C0509 Modification A00029 TE-5£- ff




82 LGM/MANE ___ GOODFELLOW CTK 9012 F
August 18, 1999

DRAWER NOMENCLATURE

OTY WARANTY

Files 11
File Handles 11
Drill, Air + chuck key 1
Shears, Large 1
Shear, Left Cut (Red) 1
Shear, Straight Cut (Yellow) 1
Shear, Right Cut (Green) 1
Machinists Square 1
Swiss File Set (14 pcs.) 1
File Cleaning Brush 1
Cleco Pliers 1
Tool . Deburring 1
Machinist Rule 6 1
__Scribe 1
Dividers 1
Pliers, Vise Clamp 2
WER NOMENCLATURE OTY
Bucking Bars 10
Clamp. Cleco 7
Clamp, Cleco 3/32” 20
Clamp, Cleco 5/32” 20
Clamp, Cleco 1/8” 20
Clamp. Cleco 3/16 10

Die Set, Metal Stamping 3/8 letters (30 pcs.)

1

Die Set, Metal Stamping 3/8 numbers (11 pcs.) 1

Rivet Cutter

1

Hand Rivet Gun

Drill, Hand w/Handle

Grinder. Die w/Arbor

Drill, Air w/Key

Hammer. Ball Pein 8 oz

Hammer, Insert Face

Hammer, Ball Pein 10 oz.

Hammer, Rawhide

Hammer, Riveting '

Pouch

Air Hammer

Punch Center

Punch Drift

Punch Drift

Punch Drift

Punch Drift

el e [ N [y [Surgy Wrpy WEiay Mgy OFRY VAR PRy FEFRy NEEFRY NSEFR P

Contract F41689-97-C0509 Modification A00029

TE~5@ - F ,




-&LGMMANF_GQQDEELIMCIK___S_QIZ_E

DRAWER NOMENCLATURE oTY
2 Chisel 1
2 Punch 1
DRAWER NOMENCLATURE OTY
3 Swaging Tool 1
3 Bar Calmp 18~ 2
3 Staple Gun 1
3 Hammer, Claw 1
3 Hammer Framing 1
3 Caulking Gun 1
3 Tape Measure 16’ 1
3 Caulk Line 1
3 Putty Knife 1w 1
3 Putty Knife 4” 1
3 Utility Knife 2
3 Key Hole Saw_+ extra blade 1
3 Chisel Set (7 pcs.) 1
3 Wood Bit Set (13pcs) 1 W
3 Utility Bar 1
DRAWER NOMENCLATURE OTY
Drawer 4 Level 24> 1
Drawer 4 Carpenters Square 1
Drawer 4 T-Square 1
Drawer 4 ‘ ~ Bar Clamp 24” 2
Drawer 4 Bar Clamp 30" 2
DRAWER NOMENCLATURE OTY
Drawer 5 ___Pneumatic Rivet Gun w/Stem Catcher 1
Drawer 5 Drill, Electric_w/handle e 1

~ Drawer § ' Level wi/case (3 pcs.) 4” 1
Drawer 5 Drill, Cordless (Black & Decker) 1
Drawer 5 . Drill, Cordless (Makita) 1
Drawer 5 Hole Saw Set (20pcs) 1
Drawer 5 Saw, Jig (2 pcs.) 1
Drawer 5 Drill Index (116 pes.) 1

by
N

Contract F41689-97-C0509 Modification A00029



ﬂ
I¥
<
I
1

Nomenclature

<

Pipe Wrench 14”

Pipe Wrench 10”

Fuse Puller

Hammer Ball Peen 2 1/20z

- Hammer Ball Peen 1oz

Water Pump Pliers 127

c\cxoxoxc\c\c\F

Water Pump Pliers 10”

Lock

Cable

Tool Box

h—ii—lhlb—lp—db—lb—lh—‘b—-li—-lc

52

Contract F41689-97-C0509

Modification AOOOZQ

| QAE'ZZZ foé/z RACCQQQ Q. X ramneno 13See®.
S 7s

TEsE=~ Sf



Nomenclature

K/12 Saw Wrench (2 pcs)

Air Blow Gun

Screwdriver Set Jewelers (5 pcs.)

Drawer

Nomenclature

L8]

Extension 5” x 3/8dr.

s

Breaker Bar 8” x 3/8dr.

(¥5]

Allen Wrench Set (12 pcs.)

=
=
£
o

Nomenclature

»—A-—Aa—ao
<

<

Cannon Plug Pliers

Crescent Wrench 6”

Crescent Wrench 8”

-~ Crescent Wrench 10”7 -

Wrench, Box End 1/2” x 9/16”

Wrench, Box End 9/16” x 5/8”

Wrench, combination 13/16”

Wrench, combination 7/8”

Wrench, combination 15/16”

Wrench. Open End 11/16 x 25/32

Wrench, Open End 3/4 x 13/16

L&A#-&Ahhhhhhl

Wrench. Open End 1 x 1 1/8

HH_‘_.HH_.._HHHHO

=
=
£
o]
-

Nomenclature

>

Safety Wire Pliers

Screwdriver Flat Tip 2” x 1/8”

Screwdriver Offset Phillips #1 & #2

Screwdriver Offset Flat Tip

Machinist Rule

Slot Head Nut Wrench Set

Speed Wrench 3/8”dr.

Punch, Pin 3/16”

Punch, Pin 1/4”

Punch. Pin 3/8”

Punch, Drift 1/4”

Diagonal Cutting Pliers 7”

Long Nose Pliers w/cutter

Long Nose Pliers

Diagonal Cutting Pliers 6”

Vise Grips 9”

Vise Grips 7

Ch L [Lh [Lh [Ln [Lh [ o [Ua Jun Jun fon [Lh [Ln [on {un Jun on

Slip Joint Pliers

,_.._....a._.._.._.._.._.._._.._‘,_.._._.._‘._.._.._.o

Contract F41689-97-C0509 Modification A00029

TEJ;' -2




82 LGM/MANF _GOODFELLOW CTK 9012 G

August 18, 1999
Top Shelf Nomenclature Oty WARANTY
T/S Socket 1” x 3/8dr. 1
T/S Socket 5/16” x 3/8dr. 1
T/S Socket 5/8” x 3/8dr. Deep 1
T/8 Socket 7/16” x 3/8dr. Deep 1
T/S Socket 3/4” x 3/8dr. 1
T/S Socket 11/16” x 3/8dr. 1
T/S Socket 5/8” x 3/8dr. 1 =
T/S Socket 9/16” x 3/8dr. 1
T/S Socket 1/2” x 3/8dr. 1
T/S Socket 7/16” x 3/8dr. 1
T/S Socket 3/87x 3/8” 1
T/8 Socket 15/16” x 3/8dr. 1
T/S Socket 1/4” x 3/8dr. 1
T/S Knife 1
T/8 - _Wrench. Box End 5/16” x 3/8” 1
T/S Open End 3/8” x 5/16” 1
T/S Open End 3/8” x 7/16” 1
T/8: Wrench, Open End 1/2” x 7/ 16” 1
T/S Wrench, Open End 9/16” x 5/8” 1
T/S Wrench, Open End 11/16” x 3/4” 1
T/8 Wrench Combination 3/4” 1
T/8 Wrench, Combination 11/32” 1
T/S : Wrench Combination 5/8” 1
T/S Wrench Combination 9/16” 1
T/S Wrench Combination 1/2” 1
T/8 Wrench Combination 7/16” 1
T/S Wrench Combination 3/8” 1
T/8 Socket Set 1/47dr. (20pcs.) 1
T/S : Screwdriver Flat Tip 6” x 5/16” 1
T/S : Screwdriver Flat Tip 5” x 3/16” 1
T/8 Screwdriver Phillips #1_ 3> ' 1
T/S Screwdriver Flat Tip 6” 1 W
T/8 Screwdriver Reed & Prince #2.1 1/2” 1
T/S Screwdriver Flat Tip 17 x 1/4” 1
T/S Ratchet, 3/8 ” drive 1
T/S Mini Maglite 6 1
Drawer Nomenclature Oty
1 Scribe 1
1 Wrench, Combination 7/32” 1
1 Wrench, Combination 3/16” 1
1 Wrench, Combination 5/32” 1
1 Wrench, Combination 1/8” 1
1. ' Wrench, Ignition 13/64” x 15/64” 2
1 Wrench, Ignition 7/32” x 1/4” 2
1 Wrench, Ignition 9/32” x 5/16” 2 !
1 Contract F41689-97W08A8h. Ienition 1 1Mnlifiesign A00029 9 TE-5 & -9’




NOMENCLATURE

-
2

Lockout / Tagout Box

Lockout / Tagout Training Booklet

Pad Locks

Single Switch Circuit Breaker Lockout / Tagout

1" Lockout / Tagout Hasp

Ball Valve Lockout / Tagout

Valve Handle Lockout / Tagout

Plug Lock out / Tagout

Double Switch Circuit Breaker Lockout/Tagout

O\ IO\ = [N [N [ (O [N [ [

Danger Tags

Contract F41689-97-C0509 Modification A00029

TE;'é. - Sy



NOMENCLATURE OTY WARANTY
Dispatch Tool Kit (20 pcs)
Pipe Wrench 3/4"Internal
Pipe Wrench 1 1/2Intemnal
Pipe Cutter 1/8" - 2"

Pipe Wrench 36" External
Lockout Kit (32 pcs)

Pipe Reamer

Thread Cutter Set (12 pcs)
Cutter & Flaring Kit (12 pcs)
Tape & Case (200 ft)
Transformer Ignitor Tester
Valve/ Hose Assembly Tester
Air Chuck

Tire Fill Chuck

Gas Leak Detector

Gas I eak Detector Case
Wrench, Hex (12 pcs)

® = (LA T xac DO Sumomsun 135038
) 33275 -

s G o Bt [ fm [ [ o [ [t s DO [t [t ot [

. | ' _ 1

&
Contract F41689-97-C0509 Modification A00029 ' TESZ&= 9“




$2LGM/MANF _GOODFELIOW _____ 9012 H Dispatch ___ August 18, 1999

. NOMENCLATURE NSN OTY WARANTY
Pipe Wrench 10" External 1 W
Pipe Wrench 12" External 2 W
Adjustable Wrench 12" 1
Combination Wrench Set (13 pcs) ' 1 ST -
Socket Set (14 pcs) ' 1ST
3" Extension 1
6" Extension

6" Ratchet

Flat Tip Screwdriver 6"X3/16
Flat Tip Screwdriver 37x3/16
Flat Tip Screwdriver 1 %"x 1/4
Flat Tip Screwdriver 3 ¥” x1/4
Flat Tip Screwdriver . 6”x5/16
Flat Tip Screwdriver 7 %2"x 3/8
Screwdriver #1

Screwdriver #2

Screwdriver #3

Vise Grip

Diagonal Pliers

Long Nose Pliers
. Ball Peen

Tape Measure

Tool Box

Wire Strippers

Lock

Cable ,

Allen Wrenchee‘:t (11pcs) ST

QAEZ‘ Z,Z?_‘f@éz RAC CQQQH_ j,.mmm 13 Sef

175497

==

EEPES WNURN M PR REEF NI IR R N N R T T T Gl (N i i i e ]

o 1

Y
Contract F41689-97-C0509 Modification A00029 - TE-Sf"f 96



82 1LGM/MANF_GOODFELLOW CTK DISPATCH BOX 9012 1

August 18, 1999
Top Red Tray NOMENCLATURE OTY WARANTY
Paint Gun Maintenance Kit (22pcs) 1
. Pick, Hook 1 W
Pick, Angled 1 W
Pick, 90° 1 W
Pick, Straight 1 W
Top Tray NOMENCILATURE oTY
Wrench, Combination %" 1 -~
Wrench, Combination 9/16” 1
Wrench, Combination 5/8” 1
Wrench, Combination 11/16” 1
Wrench, Combination i/ 1
Allen Wrench Set (11pcs) 1
Wrench , Combination Va? 1
Wrench, Combination 9/32” 1
Wrench, Combination 5/16” 1
Wrench, Combination 11/32” 1
Wrench, Combination 3/8” 1
Wrench, Combination _7/16” 1
Drawer 1 NOMENCLATURE QTY
____Screwdriver, Phillips #3 1
. Screwdriver, Phillips #2 1
Screwdnver, Phillips #1 1
Screwdnver, Flat Tip Vax1 1
Screwdriver. Flat Tip 3/16 x 3 1
Screwdriver, Flat Tip Yax 3% 1
Screwdriver, Flat Tip 5/16x 6 1
Screwdriver, Flat Tip 38x7 Vs 1
Drawer 2 , NOMENCLATURE OTY
Hammer, Ball Pein 1
Pliers. Water pump 1.
Pliers, Slip Joint 1
Putty Knife _ 1
Scraper, Razor Blade 1
Wrench; Sander 26 mm 1

@ | 1

Contract F41689-97-C0509 Modification A00029 ‘ TE-5¢ = 9 7




- 82 LGM/MANF GOODFELLOW CTK DISPATCH BOX 9012 I

Drawer 3 NOMENCLATURE oTY

Wrench, Adjustable 12 1
Wrench, Adjustable 8 1

. Wrench, Adjustable 10” 1
Stee] Rule 127 1
Steel Rule 6” 1
Tape Measure 25 ft. 1
Tool Box ' 1
Cable 1
Lock 1 ~

AE RAC

1357798

o :

Contract F41689-97-C0509 Modification A00029 ' TE-Sﬁ\'i\- 9'




Paint Gun Maintenance Kit
22 pieces

Precision Needle Set (9pcs)
Part # 70045 ’

Body Cavity Brush 14”
Part # 12085

Detail End Brush, Horsehair
Part # 31645

Nylon/Brass Utility Brush (2pcs)
Part # 37007

Pick-up Tube Brush 12”
Part # 38012 '

Miniature Brush Set (5pcs)
- Part # M5000

HVLP Brush %4”
Part # 14065 .

1

Body Cavity Brush 5/8”

Precision Brush Supplies
Toll Free 888-584-4565

st Lot TIZLY e D00 Somirs 50
13 5,729

. ‘ \
Contract F41689-97-C0509 Modification A00029 TE-SE - %




. DRAWER 1

August 18, 1999
TOP DRAWER NOMENCLATURE OTY WARANTY

Flashlight 1
Ratchet 1
Extension 6” x 3/8” dr. 1
Extension 3” x 3/8” dr. 1

Socket ¥ X 3/8” dr. Std. 1

Socket 11716 X 3/8” dr. Std. 1

Socket 5/8” X 3/8” dr. Std. 1

Socket 9/16” X 3/8” dr. Std. 1

Socket %" X 3/8” dr. Std. 1

Socket 7/16” X 3/8” dr. Std. 1

Socket 3/8” X Vi dr. Std. 1

Socket 3/8” X 3/8” dr. Std. 1

Socket . 5/16” X W dr. Std. 1

Socket 11/32” X V4” dr. Std. 1
Adapter 3/8” dr. to Y47 dr. Std. 1
Wrench, Adjustable 12 1
Wrench, Adjustable 107 1
Wrench, Adjustable 6" 1 W
NOMENCLATURE OTY
Pliers. Vise Grip 77 1
Pliers_Slip Joint 1

Pliers, Needie Nose 1

Pliers, Duckbill 1

Pliers. Side Cutting 1 W
Knife 1

Allen Wrench Set (11 pcs.) 1

DRAWER 2 NOMENCLATURE OTY

Scribe 1

Cotter Pin Extractor 1
Screwdriver, Phillips #2x1% - 1
Screwdriver, Flat Tip Vax11s” 1
Screwdriver, Phillips #1x3” 1 W
Screwdriver, Phillips #2x4” 1
Screwdriver, Flat Tip 5/32x3” 1
Screwdriver, Air Valve 5/16x4%” 1
Screwdriver, Flat Tip 3/16 x 6~ 1
Screwdriver, Flat Tip 5/16 x 6 1

Contract F41689-97-C0509 Modification A0002_9

TE-5Ew»

/00




82 LGM/MANF GOODFELLOW CTK 9012 J

DRAWER 3 NOMENCILATURE OTY
Wrench Box End 9/16” X 5/8” 1
Wrench, Box End, Angel Head 9/16” x 5/87 1
Wrench Box End 3/87 X 7/16” 1
Wrench Box End 5/16” x 3/8” 1
Hammer, Ball Pein 1
Wrench Open End 7/16” X¥%” 1
Wrench Open End 9/16” X 5/8” 1
Wrench Open End ‘ 4” X 7/8” 1
Wrench Open End 11/32” X 3/8” 1 =
Wrench Open End Vet X 5/167 1
Tool Box 1
Cable 1
Lock 1
| 754718

Contract F41689-97-C0509 Modification A00029 TE-5E == ’ 0 ,




82 LGM/MANF GOODFELLOQW CTK

9012 ST1

DRAWER

, August 18,1999

NOMENCLATURE

2

Binks Model 2001 Spray Gun (2pc)

D.A. Sander W/Hose and Bag 6”

D.A. Sander (Snap-On) 6”

D.A. Sander (NAPA) 8”

Blue Point Touch Up Gun ( 2Dc)

Ll e [ [T I S

Blow Gun

P—ll—ll—lPﬂNNO

DRAWER

NOMENCLATURE

Binks Pressure Pot System

NI
<

DRAWER

NOMENCLATURE

TY

Safety Hammess & Lanyards w/Bag

=]

wiiZs T ),

)5Sy

Contract F41689-97-C0509 Modification A00029--

racS10Q. :Xamm_ﬁjgﬁ&

TE-SE- f@ 2



82 LGM/MANF__ GOODFELLOW CTK_ 9012 ST2

August 18, 1999

. DRAWER 2 NOMENCLATURE QTY
Mallet, Rawhide 1
Hog Ring Pliers 1
Hog Ring Pliers Auto 1
Pliers Webbing Stretcher 1
Brush, Rotary Wheel 2 -~
Holder Insert Hand (2pcs.) 1
Punch va? 1
Punch 9/32” 1
Punch 516" 1
Punch 11/32” 1
__Punch 3/8” 2
Punch : 1/8” 2
Punch 7/16” 1
Punch ' v 1
Punch 5/8” 2
. __Punch ‘ 37 1
Punch 7/8” 1
Punch 1” 1
Punch - 11/8” 1
Punch 1Y 1
Punch 13/8” 1
i Punch 15/8” 1
Punch 1347 1
Punch 17/8” 1
Punch 2" 1
Punch 21/8” 1
Punch 25 1
Punch United Car _ 51167 1
Punch I .eather #5 1
Punch Leather #1 1
Punch Leather #6 1
. Punch Leather #8 1
: ‘ Grommet Set #00 1 ]
Grommet Set #0 1

Contract F41689-97-C0509 Modification A00029 | TEsE- 108




82 LGM/MANF GOODFELLOW_ 9012 ST2

DRAWER 2 NOMENCILATURE OTY

Grommet Set #1 2
Grommet Set #2 2
Grommet Set #3 1
Grommet Set #4 1
Grommet Set #5 1
Snap Die. Bottom, Small 1 ~
Snap Die, Bottom, Medium 1
Snap Die, Bottom, Large 1
Rivet Die 1
Snap Die, Top, Small 1
Snap Die, Top, Medium 1
Snap Die, Top Large 1
Grommet Die #00 1
Grommet Die _#0 1
Grommet Die #1 1
Grommet Die #2 1
Grommet Die #3 1
Grommet Die #4 1
Grommet Die #5 1

—

QAE F_V//i,/%fé/é// rac )i ,g..mm_\sgmgg_
12 52¢¢
Contract F41689-97-C0509 Modification A00029 s /OY




SHELF ___NOMENCLATURE

ALY P R ST "y

lst

Sth

OTY

Charge — Oil Pump
A/C Gauge Set

Hydraulic Port-A-Power

Port-A- Power Accessories w/case
Ladder Latch Testing Fixture
Ladder Roof Hook Testing Fixture
Testing Cables, Long & Short

HURST Test Gage
AMKUS Test Gage

1 ea.
1 ea.

1ea.

1 ea.

-1 ea.

1ea.
1 ea.

1ea.
1 ea.

oarf ot THLY

| 3 54747

Contract F41689-97-C0509

Modification A00029--

Warranty

rac 4 Q‘,XMW_LS_E&__.

TE.SE. /1058




AEROSPACE GROUND EQUIPMENT

9014

PIECES

17 Aug 99
QTY. Warranty

. DRAWER# NOUN

TOP SHELF

DRAWER 1

DRAWER 2

1.
2.
3.
4.
5.
6.
7.
8.

o

21

30

31
32.
33.
'34.
35.
36.
37.
38.
39.
40.

RATCHET, 3/8" DR.

EXTENSION, 3/8” DR,
EXTENSION, 3/8" DR,

3n
9 3/‘:1

HANDLE, SPEED, 3/8” DR.
SOCKET, %" DR., SET ‘
SOCKET, DEEP, 3/8"DR., 7/8"

SOCKET, DEEP, 3/8" DR,,

13/16”

SOCKET, DEEP, 3/8" DR., %’

. SOCKET, DEEP, 3/8” DR.,
10.
11.
12
13.
14.
15.
16.
17.
18.
19.
20.

SOCKET, 3/8” DR.,
SOCKET, 3/8” DR,
SOCKET, 3/8” DR,
SOCKET, 3/8” DR.,
SOCKET, 3/8”" DR,
SOCKET, 3/8" DR.,
. SOCKET, 3/8" DR,
SOCKET, 3/8" DR.,
SOCKET, 3/8" DR,
SOCKET, 3/8" DR.,
SOCKET, 3/8"DR.,
SOCKET, 3/8" DR,
FLASHLIGHT

EXTENSION, 3/8" DR.,
EXTENSION, 3/8” DR., 6"
RATCHET, FLEXHEAD, 3/8”" DR.
BAR, BREAKER, 3/8” DR.

11/16”

SOCKET, DEEP, 3/8" DR., 5/8"
SOCKET, DEEP, 3/8" DR., 9/16"
SOCKET, DEEP, 3/8" DR., %’
SOCKET, DEEP, 3/8" DR,
SOCKET, DEEP, 3/8" DR, 3/8"
SOCKET, DEEP, 3/8" DR,
SOCKET, UNIVERSAL, 3/8' DR., 7/8"
SOCKET, UNIVERSAL, 3/8" DR.,
SOCKET, UNIVERSAL, 3/8" DR., 5/8"
SOCKET, UNIVERSAL, 3/8" DR.,
SOCKET, UNIVERSAL, 3/8" DR., %’
- SOCKET, UNIVERSAL, 3/8" DR,
22,
23.
24
25.
26.
27.
28.
i

716"

5/16”

11/16”

9/16"

716"

SOCKET, UNIVERSAL, 3/8” DR., 3/8"
[EXTENSION, UNIVERSAL, 3/8” DR.

%ll
5/16"
11/32°
3/8"
716"
1
9/16”
5/8”
11/16”
%’1
13/16”
7/8"

11 %"

1. WRENCH, CRESCENT, -8
2. WRENCH, CRESCENT, #&"
3. REMOVER, VALVE CORE

4. WRENCH, CRESCENT, 47

1.

2. MEASURE, TAPE, 6

PUNCH SET

3. PUNCH, CENTER, LARGE

Contract F41689-97-C0509

Modification AOOOZ?

&2}

B i i T S YU N T W T A T QA U T S S T S W

— b

_ -~

_L_t_L_k_L'_L_L_t_L_L_t_L_L_\_L_\_L_L_\_s_\_L—h_L_l_L_L_\—L_L_L—l—L_A_i_L_L_:._L_A

2z =22

£ £ 2 £ =2 ss=5= 2

2

2

s
\

TE-5& 106




AEROSPACE GROUND EQUIPMENT

9014 17 Aug 99

DRAWER#  NOUN PIECES QTY. Warranty
DRAWER 2 4. PUNCH, CENTER, SMALL 1 1

5. SCRIBE 1 1 —
DRAWER 3 1. WRENCH, STANDARD, ALLEN SET 14 1 W

2.BLOW GUN. AIR 1 1

3. KNIFE, POCKET 1 1 ~

4. GAUGE, FEELER 1 1

5. RULER, METAL, 6" 1 1 -
DRAWER 4 1. SCRAPER, RAZOR 1 1

2. KNIFE, PUTTY 1 1

3. FINGERS, MECHANICAL, FLEXIBLE 1 1

4. MIRROR, INSPECTION 1 1

5. CLEANER, BATTERY POST 2 1

6. MAGNET, SMALL, TELESCOPIC 1 1.

7. MAGNET, TELESCOPIC 1 1
DRAWER 5 1. SCREWDRIVER, COMMON, 9 %" 1 1

2. SCREWDRIVER, COMMON, 9 5/8" 1 1 w

3. SCREWDRIVER, COMMON, 8" 1 1 W

4. SCREWDRIVER, COMMON, 73%" 1 1

5. SCREWDRIVER, COMMON, 3 5/8" 1 1 w

6. SCREWDRIVER, COMMON, 2" 1 1

7. SCREWDRIVER, COMMON, 1%’ 1 1

8. SCREWDRIVER, COMMON, OFFSET 1 1

9. SCREWDRIVER, PHILLIPS, OFFSET, #2/#1 1 1

10. SCREWDRIVER, PHILLIPS, #1, 11/8" 1 1

11. SCREWDRIVER, PHILLIPS, #2, 13/8" 1 1

12. SCREWDRIVER, PHILLIPS, #1, 3 1 1

13. SCREWDRIVER, COMMON, STARTER, 7 %’ 1 1

14. SCREWDRIVER, PHILLIPS, #2, 4 1 1 w

.15. SCREWDRIVER, PHILLIPS, #3, 6 1 1

16. SCREWDRIVER, PHILLIPS, #2, 8%’ 1 1

17. SCREWDRIVER, PHILLIPS, #3 8" 1 1
DRAWER 6 1. WRENCH, FORD, 12" 1 1

2. HAMMER, BALLPEEN, 32 OZ. 1 1

3. MALLET, RUBBER 1 1

4. BAR, PRY, 15%" 1 1 _

5. HAMMER, BALLPEEN, 16 OZ. 1 1
DRAWER 7 . PLIERS, WATER PUMP -

" Contract F41689-97-C0509

. PLIERS, COMMON, LARGE
. PLIERS, COMMON, SMALL
. PLIERS, WIRE

. PLIERS, VICEGRIPS, #10
. PLIERS VICEGRIPS, #7

. PLIERS, NEEDLE NOSE

Modification AOOOZQ

R S N WU U G W

P N N WL [pp N W §




AEROSPACE GROUND EQUIPMENT
9014

PIECES

. DRAWER# NOUN

DRAWER 7 8. CUTTERS, DIAGONAL
9. PLIERS, DUCKBILL
10. PLIERS, SAFETY WIRE

- DRAWER 8 1. WRENCH, METRIC, COMBINATION, 10mm.
2. WRENCH, METRIC, COMBINATION, 9mm.
3. WRENCH, METRIC, COMBINATION, 8mm.
4. WRENCH, METRIC, COMBINATION, 7mm.
5. WRENCH, METRIC, COMBINATION, 6mm.
6. WRENCH, METRIC, COMBINATION, 13mm.
7. WRENCH, METRIC, COMBINATION, 12mm.
‘8. WRENCH, METRIC, COMBINATION, 11mm.
9. WRENCH, RATCHET, BOX END, 5/16" X %’
10. WRENCH, RATCHET, BOX END, 7/16” X 3/8”
11. WRENCH, RATCHET, BOX END, 9/16” X %"
12. WRENCH, RATCHET, BOX END, %" X 5/8"
13. WRENCH, METRIC, COMBINATION, 16mm.
14. WRENCH, METRIC, COMBINATION, 15mm.
15. WRENCH, METRIC, COMBINATION, 14mm.
16. EXTRACTOR, COTTER KEY
17. EXTRACTOR, COTTER KEY
18. WRENCH, METRIC, COMBINATION, 19mm.
19. WRENCH, METRIC, COMBINATION, 18mm.
20. WRENCH, METRIC, COMBINATION, 17mm.

DRAWER 9 1. WRENCH, BOX END, OFFSET, %" X 7/16”
2. WRENCH, BOX END, OFFSET, 5/8" X 9/16”
3. WRENCH, OPEN END, 3/8" X 5/16"
4. WRENCH, OPEN END, %’ X 7/16”

WRENCH, OPEN END, 9/16" X%~

WRENCH, OPEN END, %" X 11/16”

WRENCH, OPEN END, %" X 5/8"

WRENCH, COMBINATION, 5/16"

. WRENCH, COMBINATION, 1/4”

10. WRENCH, COMBINATION, 15/16"

11. WRENCH, COMBINATION, 7/8"

12. WRENCH, COMBINATION, 3/4"

13. WRENCH, COMBINATION, 13/16"

14. WRENCH, COMBINATION, 11/16°

15. WRENCH, COMBINATION, 5/8"

16. WRENCH, COMBINATION, 9/6”

17. WRENCH, COMBINATION, %"

18. WRENCH, COMBINATION  7/16”

19. WRENCH, COMBINATION, 3/8"

t

©oNDO

DRAWER 10 1. POUCH, TOOL
2. RATCHET, %" DR.

' 3. BAR, BREAKER, %" DR.
4. EXTENSION, %" DR., 10 1/8"

Contract F41689-97-C0509 Maodification A00029

T T e e e T N N N I i i S W |

P e

Bt e T T T e JSS N N N . W N ‘. . W

— b b -

B R e T WRHE VR W W Wit N W S N G G U S Y

17 Aug 99
QTY. Warranty

W

' TE-SE IOP




AEROSPACE GROUND EQUIPMENT

9014

NOUN

PIECES

. DRAWER#

DRAWER 10

DRAWER *-

Contract F41689-97-C0509

5. EXTENSION, %" DR., 5"
6. SOCKET, %" DR., 9/16"
7. SOCKET, %"DR., 5/8"

8. SOCKET, %" DR., 11/16”
9. SOCKET, %" DR.; 25/32"

10.
11.
12
13.
14.
15.
16.
17.
18.
19.
20.
21,
22.
23.
24.
25.
26.
27.
28.
20.

SOCKET, %" DR., %"
SOCKET, %" DR., 13/16"
SOCKET, %" DR., 7/8

SOCKET, %" DR., 15/16"
SOCKET, %'DR., 1"

SOCKET, %" DR., 1 1/16”
SOCKET, %%"DR., 11/8""
SOCKET, %" DR., 13/16"

SOCKET, %" DR., 1%
SOCKET, DEEP, %’ DR.,
SOCKET, DEEP, %" DR,
SOCKET, DEEP, %4’ DR,,
SOCKET, DEEP, 2" DR.,
SOCKET, DEEP, %" DR.,
SOCKET, DEEP, %’ DR.,
SOCKET, DEEP, %" DR.,
SOCKET, DEEP, %" DR.,
SOCKET, DEEP, %" DR,,
EXTENSION, %" DR., 2~

EXTENSION, UNIVERSAL, %" DR.

BOX, TOOL, TOP

BOX, TOOL, BOTTOM
LOCK, w/Keys (#211155 & # ST 056)
BAR, LOCK

/&”7” %Mf /ST 5

W/< /Ss0 97

1/2”
9/16"
5/8"
11/16”
3/‘” )
13/16”
7/ »
15/16"
1

Modification AOOOZS_)

_l—\_k-—i_L_L_L_.L_L__l—\_LA_l_.l_\_h_\_h—\_\._l—t—\—l

—_ ) =

1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1

4
1
1
1

17 Aug 99

QTY. Warranty

w
A%

W

3

g2 =2

mwse 109




AEROSPACE GROUND EQUIPMENT
9014-A 17 AUG 99

. DRAWER # NOUN PIECES QTY. Warranty

DRAWER 1 1. SOCKET, DEEP, %’ DR, 7/8"
2. SOCKET, DEEP, 3/8” DR.,  13/16"
3. SOCKET, DEEP, 3/8” DR., %"

N

1

1

1

. SOCKET, DEEP, 3/8" DR.,  11/16" 1
. SOCKET, DEEP, 3/8" DR, 5/8" 1
. SOCKET, DEEP, 3/8" DR,  9/16" 1
. SOCKET, DEEP, 3/8" DR, % 1
- SOCKET, DEEP, 3/8" DR.,  7/16" 1
. SOCKET, DEEP, 3/8" DR., 3/8" 1
10. SOCKET, DEEP, 3/8" DR., 5/16” 1
11. SOCKET, UNIVERSAL, 3/8” DR., 11/16" 1
12. SOCKET, UNIVERSAL, 3/8” DR.,  5/8" 1
13. SOCKET, UNIVERSAL, 3/8" DR.,  9/16" 1
14. SOCKET, UNIVERSAL, 3/8" DR., b3 1
15. SOCKET, UNIVERSAL, 3/8"DR.,  7/16" 1
16. SOCKET, 3/8"DR.,  7/8" 1
17. SOCKET, 3/8" DR,  13/16” 1
18. SOCKET, 3/8"DR., %" 1
19. SOCKET, 3/8" DR.,  11/16" 1
1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

O o~ W,

2=

20. SOCKET, 3/8"DR.,  5/8"
21. SOCKET, 3/8"DR., 9/16"
22. SOCKET, 3/8"DR., %’
23. SOCKET, 3/8"DR.,  7/16”
: '24. SOCKET, 3/8" DR.,  3/8"
] 25. SOCKET, 3/8" DR.,  11/32”
26. SOCKET, 3/8" DR., 5/16"
27. SOCKET, 3/8"DR., %"
28. ADAPTER, 3/8"FX %M
29. ADAPTER, W FX3/8"M
30. EXTENSION, UNIVERSAL, 3/8” DR.
31. SOCKET, UNIVERSAL, 3/8" DR., 3/8"
32. RATCHET, 3/8" DR.
33. BAR, BREAKER, 3/8” DR.
+ 34 EXTENSION, 3/8” DR, 2%
35. EXTENSION, 3/8" DR., 6"
36. EXTENSION, 3/8” DR., 12"
37. EXTENSION, 3/8" DR., 7%

.—L_L_\_L_.L_L—L_l_l_t—l-A—\—L_LA—lH_L—L_\_L—L—l—k—k—\—\—L—I—I—L—L—L-—L—L—k

DRAWER 2 1. SCREWDRIVER, COMMON, 7%
2. SCREWDRIVER, COMMON, 10"

3. SCREWDRIVER, COMMON, 5%
4. SCREWDRIVER, COMMON, 3%

5. SCREWDRIVER, COMMON, 2%
6. SCREWDRIVER, COMMON, 2"

7. SCREWDRIVER, COMMON, 17

8. SCREWDRIVER, PHILLIPS, #2, 8"
9. SCREWDRIVER, PHILLIPS, #3, 6%
10. SCREWDRIVER, PHILLIPS, #2, 31"
. 11. SCREWDRIVER, COMMON, OFFSET

el T MU N N N N Y Y |
e T S Y N S S W S

Contract F41689-97-C0509 Modification A00029 | TESE o5€- IO




AEROSPACE GROUND EQUIPMENT
9014-A 17 AUG 99

DRAWER# _ NQUN PIECES QTY. Warranty

—_

13. SCREWDRIVER, PHILLIPS, #2, 1%
14. SCREWDRIVER, COMMON, STARTER 70

-—
—_

. DRAWER 2 12. SCREWDRIVER, PHILLIPS, OFFSET, #1/#2

\

DRAWER 3 1. WRENCH, BOX END, 718" X%’
2. WRENCH, BOXEND, 11/16” X 5/8"
3. WRENCH, BOX END,  5/8" X 9/16”
4. WRENCH, BOXEND, 9/16" X %"
5. WRENCH, BOXEND, %" X7/18”
6. WRENCH, BOXEND,  7/16” X 3/8”
7. WRENCH, BOX END, OFFSET, 11/32” X 5/16"
8. WRENCH, OPEN END, OFFSET, %"
9. WRENCH, OPEN END, OFFSET, 7/16”
10. WRENCH, OPEN END, OFFSET, 11/32" X 3/8"
11. WRENCH, OPEN END, OFFSET,  5/16"
12. WRENCH, OPEN END, 7/8" X 13/16"
13. WRENCH, OPEN END, %" X 11/16”
14. WRENCH, OPEN END, - %" X 5/8"
15. WRENCH, OPEN END,  5/8” X 9/16"
16. WRENCH, OPEN END, 9/16" X %
17. WRENCH, OPEN END, 7/16" X 3/8"
18. WRENCH, COMBINATION, - %"

B T T T S N N N U O W " L G A S
B P N N L i N U W W S ST G 4

DRAWER 4 . WRENCH, CRESCENT, 10

1
2. WRENCH, CRESCENT, g
- 3. WRENCH, CRESCENT, 6"
4. KNIFE, PUTTY
5. SCRAPER, RAZOR
6. RULER, METAL, 6"
7. SCRIBE
8. PUNCH, CENTER, AUTOMATIC
9. PUNCH, CENTER, AUTOMATIC
10. KNIFE, POCKET
11. MEASURE, TAPE, 10’
: 12. HOLDER, APEX, 3/8" DR.
) 13. BIT, APEX, PHILLIPS, #2
14. REMOVER, VALVE CORE

e e T e W G U S Nt N N N W |
[ P N P QUL (I W UIE WU (U I T QI W 'y

DRAWER 5 . CLEANER, BATTERY POST ‘ 2
. PLIERS, WIRE- 1
- DRIVER, SCREW / NUT, SET ' 15
. SOCKET, %" DR., SET 15
. WRENCH, METRIC, ALLEN SET .- 9

. WRENCH, STANDARD, ALLEN SET 11

DN BWNN =
P G Gy

. PLIERS, VICEGRIPS, #10

- PLIERS, NEEDLE NOSE, VICEGRIPS, #4
. PLIERS, VICEGRIPS, #7

. PLIERS, NEEDLE NOSE

DRAWER 6

[ N N N

A WN
Y

Contract F41689-97-C0509 ‘ Modification A00029 'I'E-S?E-I ' ' '




AEROSPACE GROUND EQUIPMENT
9014-A

DRAWER#  NOUN

PIECES

17 AUG 99

QTY. Warranty

DRAWER 6 . PLIERS, DUCKBILL

PLIERS, COMMON, SMALL
PLIERS, COMMON, LARGE
. PLIERS, SAFETY WIRE

. PLIERS, WATER PUMP

. CUTTER, DIAGONAL

OO ;M

DRAWER 7 1. MAGNET, TELESCOPIC
2. FINGERS, MECHANICAL, FLEXIBLE
3. EXTRACTOR, COTTER KEY
4. EXTRACTOR, COTTER KEY
5. BLOW GUN, AIR
6. PUNCH, SET
DRAWER 8 1. BRUSH, WIRE, LARGE
2. WRENCH, FORD, LARGE
3. HAMMER, SOFT FACE
4. HAMMER, BALLPEEN, 32 OZ.
5. HAMMER, BALLPEEN, 12 OZ.
DRAWER 9 1. WRENCH, METRIC, COMBINATION, 13mm.
2. WRENCH, METRIC, COMBINATION, 12mm.
3. WRENCH, METRIC, COMBINATION, 11mm.
4. WRENCH, METRIC, COMBINATION, 10mm.
5. WRENCH, METRIC, COMBINATION, 9mm.
6. WRENCH, METRIC, COMBINATION, 8mm.
“7.WRENCH, METRIC, COMBINATION, 7mm.
8. WRENCH, METRIC, COMBINATION, 6mm.
9. WRENCH, METRIC, COMBINATION, 19mm.
10. WRENCH, METRIC, COMBINATION, 18mm.
11. WRENCH, METRIC, COMBINATION, 17rmm.
12. WRENCH, METRIC, COMBINATION, 16mm.
13. WRENCH, METRIC, COMBINATION, 15mm.
14. WRENCH, METRIC, COMBINATION, 14mm.
- 15. MIRROR, INSPECTION »
) 16. FLASHLIGHT

BOTTOM 1. POUCH, TOOL
DRAWER * BOX, TOOL, TOP
BOX, TOOL, BOTTOM

LOCK, W/Key (#211160)
BAR, LOCK

JTMNE VAl

Toia i taogete /5P 77

Contract F41689-97-C0509 Modification A00029

[FNE NI N N L G N O U L W S S e W P N NI NI W Y ~N = - [ L T I N Y

—

SN

— .

W

B e N e Gy

e e W N S
\

\

U QL L O U U W U L W (O (U W W W W Y

|

-

—_

TE-SE {5




AERQSPACE GROUND EQUIPMENT

9014-B 17 AUG 99
. DRAWER# NOUN PIECES QTY. Warranty
TOP SHELF 1. RATCHET, 3/8" DR. 1 1 w
2. EXTENSION, 3/8" DR. 3" 1 1
3. SOCKET, DEEP, %" DR., - 11/16" 1 1
4. SOCKET, DEEP, %" DR., 1" 1 1
5. SOCKET, DEEP, %" DR., 15/16" 1 1 W
6. SOCKET, DEEP, %" DR, 718" 1 1 =
7. SOCKET, DEEP, %" DR, 13/16” 1 1 w
8. SOCKET, DEEP, %" DR., " 1 1 W
9. SOCKET, DEEP, %" DR., 11/16” 1 1 w
10. SOCKET, DEEP, %" DR., 5/8" 1 1
11. SOCKET, DEEP, 2" DR., 9Me” 1 1
12. SOCKET, DEEP, 2" DR, b3 1 1 W
13. ADAPTER, 2" F X 3/8" M 1 1
14. ADAPTER, 3/8"F X'%2"M 1 1
15. EXTENSION, 2 DR. 2 %’ 1 1
16. SOCKET, 2" DR., 1% 1 1
17. SOCKET, %" DR, 1316’ 1 1 w
18. SOCKET, 2" DR., 11/8" 1 1
19. SOCKET, %2" DR., 11/16” 1 1
20. SOCKET, %" DR, 1" 1 1
21. SOCKET, 2 DR, 15/16” 1 1 W
' 22. SOCKET, ¥%" DR, 718" 1 1
23.-50CKET, 2" DR, 13/16” 1 1
24. SOCKET, &' DR., s 1 1
25.-SOCKET, 4" DR., 11/16” 1 1
26. SOCKET, %" DR., 5/8” 1 1
27. SOCKET, %' DR., 916" 1 1 w
- 28. SOCKET, 2" DR., 3 1 1
29. SOCKET, DEEP, 2" DR., 7/8" 1 1
30. SOCKET, DEEP, 3/8" DR., 13/16" 1 1
31. SOCKET, DEEP, 3/8" DR., %" 1 1
'32. SOCKET, DEEP, 3/8" DR., 11/16" 1 1
- +33. SOCKET, DEEP, 3/8" DR, 5/8" 1 1
34. SOCKET, DEEP, 3/8" DR., 9/16" 1 1
35. SOCKET, DEEP, 3/8" DR., %’ 1 1
36. SOCKET, DEEP, 3/8" DR., 7/16" 1 1 W
37. SOCKET, DEEP, 3/8" DR., 3/8” 1 1 A%
38. SOCKET, DEEP, 3/8" DR., 5/16" 1 1 w
39. SOCKET, 3/8" DR., 7/8" 1 1
40. SOCKET, 3/8” DR., 13/16” 1 1
41. SOCKET, 3/8" DR., %" 1 1
42. SOCKET, 3/8" DR., 11/16” 1 1
43. SOCKET, 3/8" DR., 5/8” 1 1
44. SOCKET, 3/8" DR., 9/16” 1 1
45. SOCKET, 3/8" DR., %’ 1 1
46. SOCKET, 3/8" DR., 7/16” 1 1
47. SOCKET, 3/8" DR., 3/8” 1 1
1 1

. | 48. SOCKET, 3/8’ DR., 5/16" | w

Contract F41689-97-C0509 Modification A00029 re5€- M3




AEROSPACE GROUND EQUIPMENT

' 9014-B 17 AUG 99
. DRAWER# NOUN PIECES QTY. Warranty
TOP SHELF  49. SOCKET, 3/8" DR., %" 1 1
50. SOCKET, UNIVERSAL, 3/8" DR., %" 1 1
51. SOCKET, UNIVERSAL, 3/8" DR., 11/16” 1 1
52. SOCKET, UNIVERSAL, 3/8" DR., 5/8 1 1
' 53. SOCKET, UNIVERSAL, 3/8" DR., 9/16" . 1 1
54. SOCKET, UNIVERSAL, 3/8" DR., %" 1 1 -~
55 SOCKET, UNIVERSAL, 3/8" DR., 7/16" 1 1
56. SOCKET, UNIVERSAL, 3/8” DR., 3/8" 1 1
57. EXTENSION, 3/8" DR., 12" 1 1
58. RATCHET, %" DR. 1 1
59. EXTENSION, %" DR. 5" 1 1 W
60. BAR, BREAKER, 3/8" DR. 1 1
61. RATCHET, FLEX, 3/8" DR. 1 1 w
DRAWER 1 1. EXTRACTOR, COTTER KEY 1 1 w
2. TOOL, BRAKE SPRING 1 1
3. KNIFE, PUTTY 1 1 -
DRAWER2  1.RULER, METAL, 6 1 1
2. SCRAPER, RAZOR 1 1
3. KNIFE, POCKET 1 1
4. GAUGE, FEELER SET 1 1
5. REMOVER, VALVE CORE 1 1
6. MEASURE, TAPE, 10’ 1 1
7. SCRIBE 1 1 —
DRAWER 3 1. WRENCH, CRESCENT, §& 1 1
' 2. WRENCH, CRESCENT, 6 1 1 w
3. WRENCH, CRESCENT, 4" 1 1 w
4. WRENCH, IGNITION SET 9 1 —
DRAWER 4 1. WRENCH, COMBINATION, 15/16” 1 1
,2. WRENCH, COMBINATION, 7/8" 1 1
3. WRENCH, COMBINATION, 13/16” 1 1
4. WRENCH, COMBINATION, %~ 1 1
5. WRENCH, COMBINATION, 11/16” 1 1
6. WRENCH, COMBINATION, 9/16” 1 1
7. WRENCH, COMBINATION, 5/8" 1 1
8. WRENCH, COMBINATION, %" 1 1
9. WRENCH, COMBINATION, %" 1 1
10. WRENCH, COMBINATION, 3/8” 1 1
11. WRENCH, COMBINATION, 5/16" 1 1
12. WRENCH, OPEN END, 3/8" X 15/16” 1 1
13. WRENCH, COMBINATION, 7/16” 1 1 W
14. WRENCH, OPEN END, %’ X 9/16" 1 1
15. WRENCH, OPEN END, %’ X 7/16” 1 1
16. WRENCH, OPEN END, 9/16” X 5/8" 1 1 W :
17. WRENCH, OPEN END, %" X 11/16” 1 1 w

Contract F41689-97-C0509

Modification AOOOZ?




. DRAWER #

AEROSPACE GROUND EQUIPMENT
9014-B

NOUN

PIECES

17 AUG 99

QTY, Warranty

DRAWER 5

DRAWER 6

DRAWER 7

I DRAWER 8 -

DDA WN

1. WRENCH, METRIC, COMBINATION, 19mm.
2. WRENCH, METRIC, COMBINATION,  18mm.
3. WRENCH, METRIC, COMBINATION,  17mm.
4. WRENCH, METRIC, COMBINATION, 16mm.
5. WRENCH, METRIC, COMBINATION, 15mm.
6. WRENCH, METRIC, COMBINATION,  14mm.
7. WRENCH, METRIC, COMBINATION,  13mm.
8. WRENCH, METRIC, COMBINATION, 12mm.
9. WRENCH, METRIC, COMBINATION,  11mm.

10. WRENCH, METRIC, COMBINATION,  10mm.

11. WRENCH, METRIC, COMBINATION, 9mm.
12. WRENCH, METRIC, COMBINATION,  8mm.
13. WRENCH, METRIC, COMBINATION, 7mm.
14. WRENCH, METRIC, COMBINATION, 6mm.
15. WRENCH, STANDARD, ALLEN SET

16. WRENCH, METRIC, ALLEN SET

- MIRROR, INSPECTION, SMALL
. BLOW GUN, AIR

. WRENCH, FORD

- MIRROR, INSPECTION, LARGE
- MAGNET, TELESCOPIC

- CLEANER, BATTERY POST

- PUNCH, CENTER, AUTOMATIC
. PUNCH SET

N D WM

. SCREWDRIVER, PHILLIPS, #2, 8%

. SCREWDRIVER, PHILLIPS, #2, 8"

. SCREWDRIVER, PHILLIPS, #2 53"

. SCREWDRIVER, PHILLIPS, #2 3%

. SCREWDRIVER, PHILLIPS, #2, 1%’

. SCREWDRIVER, PHILLIPS, #1, 1

. SCREWDRIVER, PHILLIPS, #1, 3"

. SCREWDRIVER, PHILLIPS, OFFSET, #1/#2
. SCREWDRIVER, COMMON, 10"

10. SCREWDRIVER, COMMON, STARTER, 10"
11. SCREWDRIVER, COMMON, 8"

12. SCREWDRIVER, COMMON, 7 %"

13. SCREWDRIVER, COMMON, OFFSET

14. SCREWDRIVER, COMMON, 5 7/8”

15, SCREWDRIVER, COMMON, 6"

16. SCREWDRIVER, COMMON, 6"

17. SCREWDRIVER, COMMON, 2’

18. SCREWDRIVER, COMMON, 1 1/8"

19. SCREWDRIVER, COMMON, 2 %"

-

© 00 ~

1. PLIERS, WATER PUMP, LARGE
2. PLIERS, WATER PUMP, SMALL
3. PLIERS, VICEGRIPS, #10

Contract F41689-97-C0509 Modification A00029

R T Y S S

B [ N G i P Y A

NN o o g

-

H

_L_L_\—l—k_\_}_k—l_t_k—\-_\_\.—\—k—h—k—\

i e A R e W S N N A S YT S S S

2

_\.—A—L—L—l-—\_k—k._\_k—.k—\_\_k-_‘l—\

[ N, N N QU P T S Y

TE-SE- Jp




AEROSPACE GROUND EQUIPMENT

9014-B 17 AUG 99
. DRAWER# NOUN PIECES QTY. Warranty

DRAWERS 4. PLIERS, VICEGRIPS, #7 1 1

5. PLIERS, COMMON, SMALL 1 1

6. PLIERS, COMMON, LARGE 1 1

7. CRIMPER, WIRE 1 1

8 CABLE CUTTERS 1 1

9. PLIERS, DUCKBILL 1 1 ~

10. CUTTER, DIAGONAL 1 1 W

11. PLIERS, NEEDLE NOSE 1 1

12. PLIERS, SAFETY WIRE 1 1
DRAWER9 1. HAMMER, BALLPEEN, 8 OZ. 1 1

2. HANDLE, SPEED, 3/8” DR. 1 1

3. MALLET, RUBBER 1. 1

4. HAMMER, BALLPEEN, 32 OZ. 1 1

5. FLASHLIGHT 1 '

6. FINGERS, MECHANICAL, FLEXIBLE 1 1 —
DRAWER 10 1. POUCH, TOOL 1 1

2. WIRE STRIPPERS CUTTERS 1 1

3. SCREWDRIVER, ALLEN SET 15 1

4.DRIVER, SCREW / NUT SET 15 1

5. SOCKET, %’ DR. SET 16 1 w

6. BRUSH, WIRE, LARGE 1 1 —

BOX, TOOL, TOP 1 1

BOX, TOOL, BOTTOM 1 1

LOCK, w/Keys (#211156 & #ST 052) 3 1 >

BAR, LOCK 1 1

[~

Contract F41689-97-C0509

o | 35579

Modification AOOOZQ

e~ 11 b



AEROSPACE GROUND EQUIPMENT

9014-D 17 AUG 99
ESD TABLE
DRAWER # _ NOUN PIECES QTY. Warranty
TOP 1. MAT, WORK, GROUNDING : 2
2. TESTER, GROUNDING WRIST STRAP 1 1e
DRAWER 1 1. STRAP, GROUNDING, WRIST 2 1 ~
2. STRAP, GROUNDING, WRIST 2 1
3. MAT, WORK, GROUNDING, PORTABLE 1 1
4. STATION, SOLDERING 1 1
5. SOLDERING PEN 1 1
6 SOLDERING PEN HOLDER 2 1
7. CABLE, GROUNDING 2 1
DRAWER# 1. CABINET, WORK , w/Key (#2C 281) 2 1

/@\/ A 1sprir
T /o575

Contract F41689-97-C0509 Modification A00029

TESE Y



AEROSPACE GROUND EQUIPMENT
9014-E

. DRAWER# NOUN

PIECES

17 AUG 99

QTY. Warranty

TOP SHELF 1. EXTENSION, 3/8" DR., 12"
2. BAR, BREAKER, 3/8”" DR.
3. SOCKET, DEEP, 2" DR., 7/8"
- 4. SOCKET, DEEP, 3/8" DR., 13/16”
5. SOCKET, DEEP, 3/8" DR, %’
6. SOCKET, DEEP, 3/8" DR., "11/16"
7. SOCKET, DEEP, 3/8" DR., 5/8”
8. SOCKET, DEEP, 3/8" DR., 9/16”
9. SOCKET, DEEP, 3/8"DR., %’
10. SOCKET, DEEP, 3/8" DR., 7/16"
11. SOCKET, DEEP, 3/8" DR., 3/8"
12. SOCKET, DEEP, 3/8"DR., 5/16"
13. SOCKET, 3/8" DR., 3%’
14. SOCKET, 3/8" DR., 11/16”
15. SOCKET, 3/8" DR., 5/8"
16. SOCKET, 3/8" DR., 9/16"
17. SOCKET, 3/8" DR., %’
18. SOCKET, 3/8" DR., 7/16"
19. SOCKET, 3/8" DR., 3/8”
20. SOCKET, 3/8" DR., 516"
21. SOCKET, METRIC, 3/8" DR., 19mm.
22. SOCKET, METRIC, 3/8" DR., 18mm.
23. SOCKET, METRIC, 3/8" DR., 17mm.
- 24. SOCKET, METRIC, 3/8” DR., 16mm.
25. SOCKET, METRIC, 3/8" DR., 15mm.
26. SOCKET, METRIC, 3/8" DR., 14mm.
27. SOCKET, METRIC, 3/8" DR., 13mm.
28. SOCKET, METRIC, 3/8" DR., 12mm.
29. SOCKET, METRIC, 3/8” DR., 11mm.
30. SOCKET, METRIC, 3/8" DR., 10mm.
31. SOCKET, METRIC, 3/8" DR.,  9mm.
- . 32. SOCKET, UNIVERSAL, 3/8" DR., %"
33. SOCKET, UNIVERSAL, 3/8” DR., 11/16”
34. SOCKET, UNIVERSAL, 3/8" DR., 5/8"
35. SOCKET, UNIVERSAL, 3/8" DR., 9/16"
36. SOCKET, UNIVERSAL, 3/8" DR., %’
37. SOCKET, UNIVERSAL, 3/8” DR., 7/16"
38. SOCKET, UNIVERSAL, 3/8" DR., 3/8”
39. SOCKET, 2" DR. SET
40. HANDLE, T, 3/8” DR.
41. EXTENSION, UNIVERSAL, 3/8” DR.
42. ADAPTER, 3/8"FX'%'M
. 43. ADAPTER, %' FX3/8'M
44 HANDLE, SPEED, 3/8” DR.
45. RATCHET, 3/8”" DR.
46. RATCHET, FLEX, 3/8" DR.
47. EXTENSION, 3/8" DR., 9%’

48. EXTENSION, 3/8" DR., 6"
49. EXTENSION, 3/8" DR., 3"

Contract F41689-97-C0509 Modification A00029

B N N N N N N L N N N N N N N N - NI W N N N N S N i W S s N i e

B N N T N . . N N N . N e . N . e e N N o e e N, e, N N N N, e N N N o N YL N " W i s

222 =



DRAWER #

AEROSPACE GROUND EQUIPMENT

NOUN

9014-E

PIECES

17 AUG 99

QTY. Warranty

DRAWER 1

DRAWER 2

DRAWER 3

DRAWER 4

DRAWER 5

1. BLOW GUN, AIR
2. SCRAPER, RAZOR
3. KNIFE, PUTTY

1. SCRIBE

2. PUNCH, CENTER, AUTOMATIC

w

. PUNCH SET

. KNIFE, POCKET

b wWN =

. RULER, METAL, 6"

- WRENCH, OPEN END,
- WRENCH, OPEN END,
- WRENCH, OPEN END,
. WRENCH, OPEN END,
. WRENCH, OPEN END,
- WRENCH, OPEN END,
. WRENCH, OPEN END,

ONON A WN

9. WRENCH, OPEN END,

. MEASURE, TAPE, 10’

- REMOVER, VALVE CORE
. CLEANER, BATTERY POST

13/16” X 34"
¥ X 11/16”
%" X 518" -
5/8' X 9/16”
9/16" X 1%
¥ XT716"
716" X 3/8"

- WRENCH, COMBINATION, %~

7/8" X 13/16"

10. WRENCH, OPEN END, 15/16" X 7/8"

11. WRENCH, BOX END,
12. WRENCH, BOX END,
13. WRENCH, OFFSET,
14. WRENCH, OFFSET,
15. WRENCH, BOX END,
16. WRENCH, BOX END,

17. WRENCH, BOX END,
18. WRENCH, BOX END,

'19. WRENCH, BOX END,
20. WRENCH, BOX END,

7/16" X 3/8"
' X7/16"
14

7/16”

3/8” X 5/16”
9/16" X ¥

5/8' X 9/16"

11/16” X 5/8”
11/16" X %"

7/8" X 13/16"

1. WRENCH, METRIC, COMBINATION,
2. WRENCH, METRIC, COMBINATION,

3. WRENCH, METRIC, COMBINATION

4. WRENCH, METRIC, COMBINATION,

5. WRENCH, METRIC, COMBINATION

’

6. WRENCH, METRIC, COMBINATION,
7. WRENCH, METRIC, COMBINATION,

8. WRENCH, METRIC, COMBINATION

v

9. WRENCH, METRIC, COMBINATION,

10. WRENCH, METRIC, OPEN END, 19mm. X 17mm
11. WRENCH, METRIC, OPEN END,
12. WRENCH, METRIC, OPEN END

13, WRENCH, METRIC, OPEN END,

Contract F41689-97-C0509

17mm.
16mm.

~15mm.

14mm.
13mm.
12mm.
11mm.
10mm.
18mm

15mm. X 13mm.
, 14mm. X 12mm.
11mm. X 10mm.

Modification A0002_9

~N =

—_= AN

..L_l_l_L_L—L_\—L_\_l_\_l_\_l_L—l_\_k—\_t

D e T T YU N N Y N A W W

[ QIR NI N Y

i e N A L T Y S T

B e - . N W N Ut N W G W P Y

SS=s3

]

TE-S& "9 |




. DRAWER #

AEROSPACE GROUND EQUIPMENT

9014-E 17 AUG 99
NOUN ' PIECES QTY. Warranty
DRAWER S5  14. WRENCH, METRIC, OPEN END, 9mm. X 7mm. 1 1
: 15. WRENCH, METRIC, OPEN END, 8mm. X 6mm. 1 1
16. WRENCH, IGNITION, 3/8” X 11/32" 1 1
17. WRENCH, IGNITION, 3/8” X 11/32" 1 1
18. WRENCH, IGNITION, 9/32" X 5/18" 1 1
19. WRENCH, IGNITION, 9/32" X 5/16" 1 1 -~
20. WRENCH, IGNITION, 13/64” X 15/64" 1 1
21. WRENCH, IGNITION, 7/32" X %" 1 1
22. WRENCH, IGNITION, 7/32" X %" 1 1
23. WRENCH, IGNITION, 7/32" X %" 1 1~
DRAWER 6 1. WRENCH, CRESCENT, 4" 1 1
2. WRENCH, CRESCENT, 6" 1 1
3. WRENCH, CRESCENT, 8" 1 1 w
4. WRENCH, CRESCENT, 10" 1 1
5. WRENCH, CRESCENT, 12" 1 1 W
6. MAGNET, TELESCOPIC 1 1
7. FINGERS, MECHANICAL, FLEXIBLE 1 1 :
8. MIRROR, INSPECTION, TELESCOPIC 1 1 /
DRAWER 7 1. SCREWDRIVER, COMMON, 9%’ 1 1
2. SCREWDRIVER, COMMON, 8’ 1 1 W
3. SCREWDRIVER, COMMON, 10" - 1 1
4. SCREWDRIVER, COMMON, 5%’ 1 1
5. EXTRACTOR, COTTER KEY 1 1
6. SCREWDRIVER, COMMON, OFFSET 1 1
7. SCREWDRIVER, PHILLIPS, OFFSET, #1/#2 1 1
8. SCREWDRIVER, COMMON, #&" 1 1
" 9. SCREWDRIVER, COMMON, 3 %’ 1 1 w
10. SCREWDRIVER, COMMON, 2 %" 1 1.
11. SCREWDRIVER, COMMON, 1 5/8” 1 1
.12. SCREWDRIVER, COMMON, 1 %" 1 1
13. SCREWDRIVER, PHILLIPS, #3, 6 1 1
14. SCREWDRIVER, COMMON, STARTER, §&" 1 1
15. SCREWDRIVER, PHILLIPS, #3, 5% 1 1
16. SCREWDRIVER, PHILLIPS, #2, 3% 1 1
17. SCREWDRIVER, PHILLIPS, #1, 17 1 1 .
18. SCREWDRIVER, PHILLIPS, #2, 1% 1 17
DRAWER 8 1. PLIERS, WATER PUMP, SMALL 1 1
- 2. PLIERS, WATER PUMP, LARGE 1 1
3. PLIERS, DUCKBILL : 1 1 w
4 PLIERS, WIRE 1 1
5. PLIERS, VICEGRIPS, #7 1 1
6. PLIERS, VICEGRIPS, #10 1 1
7. PLIERS, COMMON, SMALL 1 1
8. PLIERS, COMMON, LARGE 1 1
9. PLIERS, NEEDLE NOSE 1 1 w
10. CUTTER, DIAGONAL 1 1 w

Contract F41689-97-C0509

Modification A00029

TESE J 2O




AEROSPACE GROUND EQUIPMENT

9014-E 17 AUG 99
. DRAWER# NOUN PIECES ‘

QTY. Warranty

DRAWER 8 11. PLIERS, SAFETY WIRE 1 1 <
DRAWER 9 1. WRENCH, STANDARD, ALLEN SET 18 1

2. BRUSH, WIRE, LARGE : 1

3. POUCH, TOOL 1 1 -~
4. WRENCH, METRIC, ALLEN SET 8 1

5. DRIVER, SCREW/ NUT SET 14 1

DRAWER 10 1. HAMMER, BALLPEEN, 32 OZ.

2. HAMMER, BALLPEEN, 120Z

3. HAMMER, SOFT FACE

4. WRENCH, FORD

5. HANDLE, T, STANDARD, ALLEN SET
6. FLASHLIGHT

= PO a3 o
[ T P

DRAWER*  BOX, TOOL, TOP
BOX, TOOL, BOTTOM
LOCK, w/Key (#211152)
BAR, LOCK -

- ) = -
— o

Contract F41689-97-C0509 Modification A00029 | TE—Sf- ! z ’




DRAWER #

NOUN

AEROSPACE GROUND EQUIPMENT
9014-F

PIECES

17 AUG 99

QTY. Warranty

TOP SHELF

DRAWER 1

Contract F41689-97-C0509

. BAR, BREAKER, 3/8” DR.
. RATCHET, 3/8” DR.
. HANDLE, T, 3/8" DR.

. HANDLE, SPEED, 3/8" DR.

. EXTENSION, 3/8" DR., 3"
. ADAPTER, ¥'F X3/8'M
. ADAPTER 3/8' TO 1/2"

. APEX %" HOLDER

. HOLDER, APEX, 3/8" DR.

19. APEX, PHILLIPS, #2

. APEX, PHILLIPS, #2

. SOCKET, DEEP, 2" DR,

. SOCKET, DEEP, 3/8" DR.,
. SOCKET, DEEP, 3/8" DR,
. SOCKET, DEEP, 3/8" DR,
. SOCKET, DEEP, 3/8' DR,,
. SOCKET, DEEP, 3/8' DR,
. SOCKET, DEEP, 3/8” DR.,
. SOCKET, DEEP, 3/8" DR.,
. SOCKET, DEEP, 3/8" DR.,
. SOCKET, DEEP, 3/8”" DR.,

. SOCKET, UNIVERSAL, 3/8" DR., 747
. SOCKET, UNIVERSAL, 3/8" DR,
. SOCKET, UNIVERSAL, 3/8" DR, 5/8"

- SOCKET, UNIVERSAL, 3/8" DR., %’

- SOCKET, UNIVERSAL, 3/8" DR., 7/16"
. SOCKET, UNIVERSAL, 3/8" DR., 3/8"

. EXTENSION, UNIVERSAL, 3/8" DR.

. EXTENSION, 3/8" DR., 6" -
. EXTENSION, 3/8" DR., 127

11/16"

718
13/16”
s
11/16”
5/8
916’
1457
716°
3/8"
516"

. SOCKET, 3/8" DR,
. SOCKET, 3/8" DR.,
. SOCKET, 3/8" DR,
. SOCKET, 3/8" DR.,
. SOCKET, 3/8" DR.,
. SOCKET, 3/8" DR,
. SOCKET, 3/8' DR.,
. SOCKET, 3/8’ DR.,
. SOCKET, 3/8" DR.,
. SOCKET, 3/8" DR,

. SOCKET, 3/8" DR.,

. KNIFE, PUTTY

Ve
5/16”
3/8"
7/16"
157
9/16”
5/8"
11/16"
3
13/167
7/8"

43. RULER, METAL, 6"

1. SOCKET, %" DR. SET
2. PUNCH, CENTER, AUTOMATIC

Modification AOOOZQ

_L_Q—L_s_i-—\—X—L_L._k_\._L_L_l—L_\.—-\_l—L_.\-i_L_L.A.—\A_L—-\_!—A_A—l—i_kﬂ_\_&_b_k-&_lﬂ_l

w

-2

2

=S 222 =2

1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1

TE_-SE_I}_.’-




DRAWER #

AEROSPACE GROUND EQUIPMENT

9014-F

NOUN

PIECES

17 AUG 99

QTY. Warranty

DRAWER 2

DRAWER 3

DRAWER 4

DRAWER &

DRAWER &

DRAWER 7

Contract F41689-97-C0509

. KNIFE, POCKET

- GAUGE, FEELER

MEASURE, TAPE, 10

GAUGE, WIRE

- MIRROR, INSPECTION, TELESCOPIC
REMOVER,VALVE CORE

SCRIBE

N A®R

WRENCH, IGNITION SET

. WRENCH, CRESCENT, 8"
. WRENCH, CRESCENT, 6"
. WRENCH, CRESCENT, 4"

AWN -

. PUNCH SET

. FINGER, MECHANICAL, FLEXIBLE
. MAGNET, TELESCOPIC

. BLOW GUN, AIR

AW =

WRENCH, BOX END, OFFSET, 1" X 15/16”
WRENCH, BOX END, OFFSET, 7/8" X %"

- WRENCH, BOX END, OFFSET, 11/16” X 5/8”
. WRENCH, BOX END, OFFSET, 9/16' X %

. WRENCH, BOX END, OFFSET, 7/16” X 3/8”
6. WRENCH, BOX END, OFFSET, 3/8” X 5/16”
7. WRENCH, COMBINATION, 4"

S I R O

8. WRENCH, OPEN END, 7/16” X 3/8”

9. WRENCH, OPEN END, 2" X7/M16"

10. WRENCH, OPEN END, 9/16" X %%’

11. WRENCH, OPEN END, 5/8" X 9/16"
12, WRENCH, OPEN END, %" X 5/8"

13. WRENCH, OPEN END, %" X 11/16”
14. WRENCH, OPEN END, 13/16” X %"
15. WRENCH, OPEN END, 7/8" X 13/16" -

1. PLIERS, WATER PUMP

2. PLIERS, SAFETY WIRE

3. PLIERS, VICEGRIPS, #10
4. PLIERS, VICEGRIPS, #7
5. PLIERS, CANNON PLUG
6. PLIERS, COMMON, LARGE
7. PLIERS, COMMON, SMALL
8. PLIERS, WIRE

9. PLIERS, NEEDLE NOSE
10. PLIERS, DUCKBILL

11. CUTTER, DIAGONAL

1.WRENCH, STANDARD, ALLEN SET -
2. SOCKET, METRIC, 3/8” DR., 15mm.
3. SOCKET, METRIC, 3/8" DR., 16mm.
4. SOCKET, METRIC, 3/8" DR., 17mm.
5. SOCKET, METRIC, 3/8" DR., 18mm.
6. SOCKET, METRIC, 3/8" DR., 19mm.

Modification A00029

N T ) [ N P I N Y

- ek o~

JENE W T U QU U UL WU WU W N U W (S o

UL VRS VU N T U U I W NI N

[ G W 7o §

L W QS S Y

‘(

JEE G W . Y

U N W N Y

T N W S U YO T U O U W W [

T U T S W (T NI Y Y

O U N QT (I 'Y

2

s ==

TESE. ) B 3




DRAWER #

AEROSPACE GROUND EQUIPMENT
9014-F

NOUN

PIECES

17 AUG 99

QTY. Warranty

DRAWER 7

DRAWER 8

DRAWER 9

Contract F41689-97-C03509

7. SOCKET, METRIC, 3/8" DR., 9mm.
8. SOCKET, METRIC, 3/8" DR., 10mm.
9. SOCKET, METRIC, 3/8" DR., 11mm.
10. SOCKET, METRIC, 3/8" DR, 12mm.
11. SOCKET, METRIC, 3/8”.DR., 13mm.
12. SOCKET, METRIC, 3/8" DR., 14mm.

13. WRENCH, METRIC, OPEN END, 17mm. X 19mm.
14. WRENCH, METRIC, OPEN END, 13mm. X 15mm.
15. WRENCH, METRIC, OPEN END, 12mm. X 14mm,
16. WRENCH, METRIC, OPEN END, 10mm. X 11mm.
17. WRENCH, METRIC, OPEN END, 7mm. X 9mm.
18. WRENCH, METRIC, OPEN END, 6mm. X 8mm.

19. WRENCH, METRIC, COMBINATION, 18mn.
20. WRENCH, METRIC, COMBINATION, 17mm.
21. WRENCH, METRIC, COMBINATION, 16mm.
22. WRENCH, METRIC, COMBINATION, 15mm.
23. WRENCH, METRIC, COMBINATION, 14mm.

24 WRENCH, METRIC, COMBINATION,  13mm.

25 WRENCH, METRIC, COMBINATION, 12mm.
26. WRENCH, METRIC, COMBINATION, 11mm.
27. WRENCH, METRIC, COMBINATION, 10mm.
28. SCREWDRIVER, STANDARD, ALLEN SET
29. WRENCH, METRIC, ALLEN SET

30. DRIVER, SCREW /NUT SET

1. SCREWDRIVER, PHILLIPS, #2, 87"
2. SCREWDRIVER, PHILLIPS, #3, 7%’
3. SCREWDRIVER, PHILLIPS, #3, 5%
4. SCREWDRIVER, PHILLIPS, #2, 3%
5. SCREWDRIVER, PHILLIPS, #1, 2%
6. SCREWDRIVER, PHILLIPS, #2, 1%
7. SCREWDRIVER, PHILLIPS, #2, 1 %"
8. SCREWDRIVER, PHILLIPS, OFFSET, #1/#2
9. EXTRACTOR, COTTER KEY

10. EXTRACTOR, COTTER KEY

11. SCREWDRIVER, COMMON, 9 %"

12. SCREWDRIVER, COMMON, 7%’

13. SCREWDRIVER, COMMON, 10"

14. SCREWDRIVER, COMMON, § %"

15. SCREWDRIVER, COMMON, 3 %"

16. SCREWDRIVER, COMMON, 4’

17. SCREWDRIVER, COMMON, 2 %"

18. SCREWDRIVER, COMMON, 1%

19. SCREWDRIVER, COMMON, OFFSET

1. MALLET, RUBBER

2. HAMMER, BALLPEEN, 320Z.
3. HAMMER, BALLPEEN, 16 OZ
4. HAMMER, BALLPEEN, 120Z.

Modification AOOOZ?

-3 =k —k ok b A R A Ak oA e =R b R R A A

—_

12

JE N S W G T T GO G G G WU G G G Y T WU —_ -
o O

—_ A e

= i el ek oed e e —d el e A = =3 k3 A A o3 3 3 A e

B N N N N N N N T N . A e )

—_— S A

TE-5E / LY




AEROSPACE GROUND EQUIPMENT

9014-F 17 AUG 99

DRAWER#  NOUN PIECES QTY. Warranty
DRAWER 10  1.FLASHLIGHT 1 1

2. BRUSH, WIRE, LARGE 1 1

3. CLEANER, BATTERY POST 2 1.
BOTTOM 1. POUCH, TOOL 1 1
DRAWER *  BOX, TOOL, TOP 1 1

BOX, TOOL, BOTTOM 1 1

LOCK, w/Keys (#211151 & ST 052) 3 1 ~

BAR, LOCK 1 1

W Pa R
‘ , C@/ G
- AT
2
Contract F41689-97-C0509 Modification A00029 eI A8




DRAWER #

AEROSPACE GROUND EQUIPMENT

NOUN

9014-)

PIECES

17 AUG 99

QTY. Warranty

TOP SHELF

RATCHET, 3/8”" DR.
SOCKET, UNIVERSAL, 3/8"DR., %’
SOCKET, UNIVERSAL, 3/8” DR., 11/16”
SOCKET, UNIVERSAL, 3/8" DR., 5/8”

SOCKET, UNIVERSAL, 3/8"DR., %
SOCKET, UNIVERSAL, 3/8" DR., 7/16"

1.

2.

3.

4.

‘5. SOCKET, UNIVERSAL, 3/8” DR., 9/16"
6. '
7.

8.

SOCKET, UNIVERSAL, 3/8” DR., 3/8”

©

. SOCKET, %" DR. SET

10.HOLDER, APEX, 3/8" DR.
APEX, PHILLIPS, #2
ADAPTER, 3/8"FX%' M
ADAPTER, %W FX3/8"M

1.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.
24.
"25.
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.

SOCKET, 3/8" DR,
SOCKET, 3/8" DR,
SOCKET, 3/8" DR,
SOCKET, 3/8" DR,
SOCKET, 3/8" DR.,
SOCKET, 3/8" DR,
SOCKET, 3/8" DR,
SOCKET, 3/8”" DR,
SOCKET, 3/8" DR.,
SOCKET, 3/8" DR,
SOCKET, 3/8" DR.,

718"
13/16"
%)’
11/16”
5/8”
9/16"
1y
7/16"
3/8”
516"
v

SOCKET, DEEP, %" DR., 7/8"
SOCKET, DEEP, 3/8” DR., 13/16”
SQCKET, DEEP, 3/8" DR., %’
SOCKET, DEEP, 3/8" DR., 11/16"
SOCKET, DEEP, 3/8” DR., 5/8”
SOCKET, DEEP, 3/8” DR., 9/16"
SOCKET, DEEP, 3/8" DR.,, %’
SOCKET, DEEP, 3/8" DR., 7/16”
SOCKET, DEEP, 3/8" DR., 3/8"
EXTENSION, 3/8"DR., 11%"
EXTENSION, 3/8" DR., 8
EXTENSION, 3/8" DR., %

W

W

-

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

37. EXTENSION, %" DR., 6" 1

38. EXTENSION, UNIVERSAL, 3/8” DR. 1

.39. BAR, BREAKER, 3/8” DR. 1
DRAWER 1 — 1. PLIERS, WATER PUMP 1 1
2. PLIERS, COMMON, LARGE -1 1

< 3. PLIERS, COMMON, SMALL 1 A wW

DRAWER 2 1. PLIERS, NEEDLE NOSE 1 1 W
2. CUTTER, DIAGONAL 1 1
3. PLIERS, DUCKBILL 1 1

Contract F41689-97-C0509 Modification A00029 TE-SE= | 3 b



DRAWER #

AEROSPACE GROUND EQUIPMENT

9014-J

NOUN

PIECES

17 AUG 99

QTY. Warranty

DRAWER 3

DRAWER 4

DRAWER 5

DRAWER 6

)

Contract F41689-97-C0509

1. PLIERS, VICEGRIPS, #10
. PLIERS, VICEGRIPS, #7

N

- WRENCH, METRIC, COMBINATION,
- WRENCH, METRIC, COMBINATION,

- WRENCH, METRIC, COMBINATION,

1

2

3

4. WRENCH, METRIC, COMBINATION,
5. WRENCH, METRIC, COMBINATION,
6. WRENCH, METRIC, COMBINATION,
7. WRENCH, METRIC, COMBINATION,
8. WRENCH, METRIC, COMBINATION,
9. WRENCH, METRIC, COMBINATION,
10. WRENCH, METRIC, COMBINATION,
11. WRENCH, METRIC, COMBINATION,
12. WRENCH, METRIC, COMBINATION,
13. WRENCH, METRIC, COMBINATION,
14. WRENCH, METRIC, COMBINATION,

1. WRENCH, OPEN END, 7/16" X 3/8”
2. WRENCH, OPEN END, %" X 7/16”
3. WRENCH, OPEN END, 9/16" X %"
4. WRENCH, OPEN END, %" X 5/8”

5. WRENCH, OPEN END, %’ X 11/16”
6. WRENCH, OPEN END, 13/16” X %"
7.

WRENCH, OPEN END, 7/8" X 13/16”
- 8. WRENCH, BOX END, 7/8" X 13/1¢”

9. WRENCH, BOX END, 11/16" X 5/8”
10. WRENCH, BOX END, 5/8" X 9/16”
11. WRENCH, BOX END, 9/16” X 12"
12. WRENCH, BOX END, 7/16" X 3/8"
13. WRENCH, BOX END, 3/8" X 5/16”
14. WRENCH, COMBINATION, %’

15. WRENCH, COMBINATION, 11/16”

. FLASHLIGHT

- KNIFE, PUTTY

. CLEANER, BATTERY POST
. BLOW GUN, AIR

. MEASURE, TAPE, 10’
. GAUGE, FEELER
. GAUGE, WIRE
. REMOVER, VALVE CORE
10. RULER, METAL, ¢”
11. KNIFE, POCKET
12. SCRIBE
13. SCRAPER, RAZOR
14. PUNCH, CENTER, AUTOMATIC
15. PLIERS, WIRE
16. PLIERS, SAFETY WIRE

1
2
3
4
5. EXTRACTOR, COTTER KEY
6
7
8
9

19mm.
18mm.
17mm.
16mm.

A5mm.

14mm.
13mm.
12Zmm.
11mm.
10mm.
amm.
8mm.
7mm.
6mm.

Modification AOOO29

P N N N N M W R . N N (e . e e Y RN NN N N N N N N, N N S W Y

—\_L_L_i—l—\_l_[—i_l—\—&—\w_h_t

K N N WU S W N L (UL G (I UL UL N N Y

1«

JENE N NG NI UL NI WU UL I NI (UK NI W G §

N N WU (T W U P U QUL W (O S (L | - ¥

-

TE.-SE - ’ 17




AEROSPACE GROUND EQUIPMENT

9014.J

DRAWER # NOUN

PIECES

17 AUG 99

QTY. Warranty

DRAWER 7

DRAWER 8

. WRENCH, CRESCENT, 47

. WRENCH, CRESCENT, 6"

. WRENCH, CRESCENT, 8"

. DRIVER, SCREW/NUT SET

- WRENCH, STANDARD, ALLEN SET
. PUNCH, SET '

. WRENCH, IGNITION SET

. FINGERS, MECHANICAL, FLEXIBLE

- MIRROR, INSPECTION

. MAGNET, TELESCOPIC

. SCREWDRIVER, PHILLIPS, #3, 6%’

. SCREWDRIVER, PHILLIPS, #3, 6"

. SCREWDRIVER, PHILLIPS, #2, 3%’

. SCREWDRIVER, PHILLIPS, #2, 1%’

. SCREWDRIVER, COMMON, STARTER, 7°
. SCREWDRIVER, PHILLIPS, OFFSET, #1/#2

10. SCREWDRIVER, COMMON, OFFSET
11. SCREWDRIVER, COMMON, 10"

12. SCREWDRIVER, COMMON, g’

13. SCREWDRIVER, COMMON, 9%
14. SCREWDRIVER, COMMON, 2 5/8”
15. SCREWDRIVER, COMMON, 1%’
16. SCREWDRIVER,COMMON, 17%"

DRAWER 9

DRAWER 10 1.
© 2. HANDLE, T, STANDARD, ALLEN SET
v 3.

1. HANDLE, SPEED, 3/8” DR.
2. WRENCH, FORD

3.
4
5

MALLET, RUBBER

. HAMMER, BALLPEEN, 16 OZ.
. HAMMER, BALLPEEN, 32 0Z.

POUCH, TOOL

BRUSH, WIRE, LARGE

DRAWER * BOX, TOOL, TOP
: BOX, TOOL, BOTTOM
LOCK, w/Keys (#ST 034 & 211157)
BAR, LOCK

Towe

%‘/f (SepTIf

W&K@SWWQ/ (S’{) 71

Contract F41689-97-C0509 Modification A00029

WO~ = 2 a a
- O

J R N N N . I S e T T N AP N

—_ A A A

—_ O -

JEENRY % JPE N |

U SO W (T N N W T (A (I UL WU U (U UK (I (Y

[ N N N JRSE. W i ¥

JHE WY (L I W Y

2

\

P N =

TE-5E& = 12’




DRAWER #

AEROSPACE GROUND EQUIPMENT

9014-K

NOUN

PIECES

17 AUG 99

QTY. Warranty

TOP SHELF

DRAWER 1

DRAWER 2

Contract F41689-97-C0509

1. SOCKET, UNIVERSAL, 3/8" DR.,
2. SOCKET, UNIVERSAL, 3/8” DR.,
3. SOCKET, UNIVERSAL, 3/8" DR.,
4. SOCKET, UNIVERSAL, 3/8” DR.,
5. SOCKET, UNIVERSAL, 3/8" DR.,
6. SOCKET, UNIVERSAL, 3/8" DR.,
7. SOCKET, UNIVERSAL, 3/8” DR,
8. EXTENSION, 3/8" DR., 93%"

. HOLDER, APEX, 3/8” DR.

10. APEX, PHILLIPS, #2

11. HOLDER, APEX, %" DR.

12. SOCKET, 3/8" DR., %"

13. SOCKET, 3/8” DR., 5/16”

(=]

o
116"
518"
916"
e
716"
38"

14,
15.
16.

7.
18.
19.
20.
21,
22,
23,
24,

- 25,

26.

27.

28.

29,

30.

31

SOCKET, 3/8” DR,
SOCKET, 3/8" DR.,
SOCKET, 3/8” DR.,
SOCKET, 3/8” DR.,
SOCKET, 3/8" DR.,
SOCKET, 3/8" DR.,
SOCKET, 3/8" DR.,
SOCKET, 3/8” DR.,
SOCKET, 3/8” DR.,

3/8”
7116
g
/16"
5/8”
11/16"
o
13/16" -
7/8"

SOCKET, DEEP, 3/8"DR., 3/8”
SOCKET, DEEP, 3/8" DR., 7/16"
SOCKET, DEEP, 3/8" DR., £
SOCKET, DEEP, 3/8" DR., 9/16”
SOCKET, DEEP, 3/8" DR., 5/8"
SOCKET, DEEP, 3/8" DR., 11/16”
SOCKET, DEEP, 3/8" DR., %’
SOCKET, DEEP, 3/8" DR., 13/16”

. SOCKET, DEEP, 3/8" DR., 5/16"

32. SOCKET, DEEP, 2" DR., 7/8"
33. RATCHET, 3/8" DR.

34. BAR, BREAKER, 3/8”" DR.

35. EXTENSION, 3/8" DR., 6"

36. EXTENSION, 3/8" DR., 3"

37. CLEANER, BATTERY POST
38. REMOVER, VALVE CORE

39. ADAPTER, W F X3/8"M

40. ADAPTER, 3/8"FX¥%'M

1. PLIERS, NEEDLE NOSE

2. PLIERS, COMMON, LARGE
3. CUTTERS, DIAGONAL

4. PLIERS, COMMON, SMALL

. PLIERS, WIRE
. PLIERS, DUCKBILL
. PLIERS, SAFETY WIRE

LN -

Modification A00029

PR L N N | [ G G WL K NI (U UL (S (U U U VU (T U WU (U (L WU UL U (R 0. WU N NI (U (. QUL WU WIS U U (UK NI W Y

PO R - ¥

N N L N N T o o . Y U Y Y

— 2

_




AEROSPACE GROUND EQUIPMENT

9014-K 17 AUG 99
DRAWER# NOUN PIECES QTY. Warranty
DRAWER 3 1. PLIERS, VICEGRIPS, #10 1. 1

2. PLIERS, WATER PUMP 1 1.7
DRAWER 4 1. PLIERS; VICEGRIPS, #5 1 1

2. WRENCH, OPEN END, 13/16” X %" 1 1

3. WRENGCH, OPEN END, 7/8" X %’ 1 1

4. WRENCH, OPEN END, %" X 5/8" 1 1

5. WRENCH, OPEN END, %" X 11/16” 1 1 ~

6. WRENCH, OPEN END, 9/16” X %" 1 1 W

7. WRENCH, OPEN END, %’ X 7/16" 1 1 w

8. WRENCH, OPEN END, 7/16" X 3/8” 1 1 W

9. WRENCH, OPEN END, 5/16” X 3/8’ 1 1

10. WRENCH, COMBINATION, % 1 1

11. WRENCH, BOX END, 1" X 15/16" 1 1

12. WRENCH, BOX END, 7/16" X 3/8" 1 1 wW

13. WRENCH, BOX END, %’ X 7/16" 1 1

14. WRENCH, BOX END, 9/16” X %4’ 1 1

15. WRENCH, BOX END, 5/8" X 9/16” 1 1.
DRAWER5 1. SCREWDRIVER, COMMON, 8" 1 1 w

2. SCREWDRIVER, COMMON, -10” 1 1 W

3. SCREWDRIVER, PHILLIPS, #2, 8%’ 1 1

4. SCREWDRIVER, PHILLIPS, #3, 6" 1 1 W

5. SCREWDRIVER, COMMON, 6" 1 1 w

6. SCREWDRIVER, COMMON, 6" 1 1

7. SCREWDRIVER, PHILLIPS, #2, 1% 1 1

8. SCREWDRIVER, PHILLIPS, #2, 1%" 1 1

9. SCREWDRIVER, COMMON, 1 %" 1 1

10. SCRIBE 1 1

11. SCREWDRIVER, COMMON, 2 3/8" 1 1

12. SCREWDRIVER, PHILLIPS, #1, 2%’ 1 1

13. SCREWDRIVER, PHILLIPS, #2, 4 3/8" 1 1

14. SCREWDRIVER, COMMON, 3 %” 1 1 W

15. SCREWDRIVER, PHILLIPS, #2, 3% 1 1 -
DRAWER 6 1. WRENCH, CRESCENT, 15" 1 1 w

2. WRENCH, FORD 1 1

3. FLASHLIGHT 1 1 -
DRAWER 7  1.BLOW GUN, AIR 1 1

2. MEASURE, TAPE, 10’ 1 1

3. SCRIBE - : 1 1

4. PUNCH SET 7 1 W

5. KNIFE, PUTTY 1 1

6. SCREWDRIVER, PHILLIPS, OFFSET, #1/#2 1 1

7. SCREWDRIVER, COMMON, OFFSET 1 1

8. WRENCH, IGNITION SET" 9 1 _

9. RULER, METAL, 6" 1 1 <

Contract F41689-97-C03509

Modification AOOOZQ

TE-SFw 130




AEROSPACE GROUND EQUIPMENT

2014-K 17 AUG 99
DRAWER# NOUN PIECES QTY. Warranty
DRAWER 8 1. EXTRACTOR, COTTER KEY -
2. EXTRACTOR, COTTER KEY

3. SCREWDRIVER, STARTER, 11 %"
4. FINGERS, MECHANICAL, FLEXIBLE
5. MAGNET, TELESCOPIC

6. MIRROR, INSPECTION

7. WRENCH, CRESCENT, 8"

R I T W N N W W G W W S |
L T NS NP N NN N . WU W, N N W W

8. WRENCH, CRESCENT, 6" W
9. KNIFE, POCKET ~
10. WRENCH, CRESCENT, 4"
11. GAUGE, FEELER :
12. PUNCH, CENTER, AUTOMATIC
13. SCRAPER, RAZOR —
DRAWER 9 1. WRENCH, METRIC, COMBINATION, 19mm. 1 1
" 2. WRENCH, METRIC, COMBINATION, 18mm. 1 1
3. WRENCH, METRIC, COMBINATION, 17mm. 1 1
4. WRENCH, METRIC, COMBINATION, 16mm. 1 1
5. WRENCH, METRIC, COMBINATION;  15mm. 1 1
6. WRENCH, METRIC, COMBINATION, 14mm, 1 1
7. WRENCH, METRIC, COMBINATION, 13mm. 1 1
8. WRENCH, METRIC, COMBINATION, 12mm. 1 1
9. WRENCH, METRIC, COMBINATION, 11mm. 1 1
: 10. WRENCH, METRIC, COMBINATION, 10mm. 1 1
. 11. WRENCH, METRIC, COMBINATION, 9mm. 1 1
12. WRENCH, METRIC, COMBINATION, 8mm. 1 1
13. WRENCH, METRIC, COMBINATION, 7mm. 1 1
14. WRENCH, METRIC, COMBINATION, 6mm. 1 1
15. SOCKET, %" DR. SET 14 1 w
16. WRENCH, STANDARD, ALLEN SET 12 1
17. DRIVER, SCREW/ NUT SET 15 1~
DRAWER 10 1. HAMMER, BALLPEEN, 32 OZ. 1 1
2. HAMMER, BALLPEEN, 16 OZ. 1 1
- 3. HAMMER, RUBBER 1 1
. 4. HANDLE, SPEED, 3/8" DR. 1 1 _
5. BRUSH, WIRE, LARGE 1 1
BOTTOM 1. POUCH, TOOL 1 1~

DRAWER*  BOX, TOOL, TOP
BOX, TOOL, BOTTOM
LOCK, w/Keys (#022355 & ST 033)

( Spo X
.%m e O

Y R Y
. N R -

Contract F41689-97-C0509 Modification AQ0029 | T‘E-5E~ ' ’ '




AEROSPACE GROUND EQUIPMENT

9014-M 17 AUG 99
. DRAWER# NOUN “PIECES QTY. Warranty

CABINET 1. SLING, NYLON, 4 LEG, SL4B

2. SLING, NYLON, 4 LEG, SL7B

3. SLING, NYLON, 4" WIDE, &' LONG SL5B

4. SLING, NYLON, 6” WIDE, 6" LONG SL1B

5. SLING, NYLON, 6” WIDE, &', : SL56

6. SLING, NYLON, 6" WIDE, &', 'SL66 -

7. SLING, NYLON, REVERSE EYE, 3' LONG SL13

8. SLING, NYLON, REVERSE EYE, 3' LONG SL23

9. SLING, NYLON, REVERSE EYE, 3 LONG SL33

10. SLING, NYLON, REVERSE EYE, 3' LONG SL43
11. SLING, NYLON, REVERSE EYE, 6' LONG SL16
- 12. SLING, NYLON, REVERSE EYE, 6' LONG SL26
13. SLING, NYLON, REVERSE EYE, 6' LONG SL36
14. SLING, NYLON, REVERSE EYE, 6' LONG SL46
15. SLING, NYLON, REVERSE EYE,12’' LONG SL21
16. SLING, NYLON, REVERSE EYE,12' LONG SL.22

A T N e T S e e e . I e T e
B . N N N T I e e ]

CABINET, w/Key (#CH761)

)ijﬁ/ ’ZSf«[ffCi(i
%/L 77{?73”% S

N
-

Contract F41689-97-C0509 Modification AOOOZ? ) TE-SEw= _ , 3‘




DRAWER #

AEROSPACE GROUND EQUIPMENT

9014-N

NOUN

PIECES

17 AUG 99

QTY. Warranty

DRAWER 1

. PLIERS, WIRE

. PLIERS, SAFETY WIRE

. WRENCH, FORD

. SCRAPER, RAZOR BLADE

. PUNCH, CENTER, AUTOMATIC
. KNIFE, PUTTY

. BLOW GUN, AIR

. GAUGE, FEELER

. REMOVER, VALVE CORE

DRAWER 2

33

37.
38.
39.
40.
41.
42.

0.

SCRIBE

SOCKET, DEEP, %2"DR. 7/8
SOCKET, DEEP, 2" DR.  3/4°
SOCKET, DEEP, 2" DR. 11/16”
SOCKET, DEEP, 72" DR, 112"

SOCKET, %" DR.
SOCKET, 2" DR.
SOCKET, %" DR.
SOCKET, 2" DR.
SOCKET, %" DR.

. SOCKET, 2" DR.
. SOCKET, 2’ DR.

SOCKET, %" DR.

. SOCKET, 2" DR.
- SOCKET, DEEP, 3/8" DR, 15/16"
. SOCKET, DEEP, 3/8" DR, 7/8"

. SOCKET, DEEP, 3/8" DR., 13/16”
. SOCKET, DEEP, 3/8" DR., %’

. SOCKET, DEEP, 3/8" DR., %’

. SOCKET, DEEP, 3/8" DR., 11/16"
. SOCKET, DEEP, 3/8" DR., 5/8"

. SOCKET, DEEP, 3/8" DR., 9/16”
. SOCKET, DEEP, 3/8"DR., 1/2"

. SOCKET, DEEP, 3/8” DR., 7/16"

. SOCKET, DEEP, 3/8" DR., 3/8"

. SOCKET, 3/8" DR,
. SOCKET, 3/8" DR,
. SOCKET,-3/8" DR.,
. SOCKET, 3/8"DR.,
- SOCKET, 3/8" DR.,
. SOCKET, 3/8" DR.,
. SOCKET, 3/8" DR,
32

SOCKET, 3/8" DR,

. SOCKET, 3/8" DR,
34.
35.
36.

SOCKET, 3/8" DR,,
SOCKET, 3/8" DR.,

1 316"
1

15/16°

7/8"
13/16"
11/16”
5/8"
9/16"
172"

15/16”
7/8"
13/16”
3
11/16”
5/8"
9/16”
1
716"
3/8"
5/16"

ADAPTER, %"FX3/8"M
ADAPTER, 3/8°FX%"'M
EXTENSION, UNIVERSAL, 3/8" DR.
EXTENSION, 2" DR. 27
EXTENSION, 3/8" DR., 6"

BAR, BREAKER, 3/8" DR.
EXTENSION, 3/8" DR., 3"

Contract F41689-97-C0509

Modification A00029

R . N . N G N N e )

[ T T T GRS (T (T G VT G G W GENT QT S QI G W ST NI W W W (N N G A i i

w

T N QK. (I NV U Wi W U §

2=

T N W I N (O G W T G QDU T WU QR QL QU P W Gyl WU G W WIS W W N S A A A A i R i e

5= # 3 ?




AEROSPACE GROUND EQUIPMENT
9014-N 17 AUG 99

DRAWER# NOUN " PIECES QTY. Warranty

W
44. EXTENSION, 2" DR. 57

45. RATCHET, 3/8” DR.

46. EXTENSION, 2" DR. 247
47. EXTENSION, 2" DR. 107

48. RATCHET, 2’ DR. 15" LONG

. DRAWER 2 43  EXTENSION, 3/8” DR., 11

w

R N NI L N
RS N NI N W G Y

DRAWER 3 . SCREWDRIVER, RATCHET, PHILLIPS, OFFSET, #1/#2
. SCREWDRIVER, RATCHET, PHILLIPS, OFFSET, #2/#3
.APEX SET
. SCREWDRIVER, PHILLIPS, STARTER, #2, 7"
. SCREWDRIVER, PHILLIPS, STARTER, #2, 7"
. SCREWDRIVER, PHILLIPS, #2, 4
. SCREWDRIVER, PHILLIPS, #2, 3%
. SCREWDRIVER, PHILLIPS, #1, 3
. SCREWDRIVER, REED & PRINCE, #2, 1%’
10. SCREWDRIVER, PHILLIPS, #2, 15/8"
11. SCREWDRIVER, PHILLIPS, #0, 1
12. SCREWDRIVER, COMMON, 1"
13. SCREWDRIVER, COMMON, 37/8"
14. SCREWDRIVER, COMMON, 4 7/8"
15. SCREWDRIVER, COMMON, . 6 %’
16. SCREWDRIVER, COMMON, STARTER, 10’
17. SCREWDRIVER, COMMON,STARTER, 7%’
. 18. SCREWDRIVER, RATCHET, COMMON, OFFSET

CoO~NONbhWN=-

R U (L T N W ST W (I WL I e e T T
R N W WV (T NPT W T Q. I N WU G (. (e Y

-19. SCREWDRIVER, COMMON, 2 1/2”
DRAWER 4 . WRENCH, METRIC, COMBINATION, 6mm.
- WRENCH, METRIC, COMBINATION, 7mm.
. WRENCH, METRIC, COMBINATION, 8mm.
. WRENCH, METRIC, COMBINATION, 9mm.
. WRENCH, METRIC, COMBINATION, 10mm.
. WRENCH, METRIC, COMBINATION, 11mm.
. WRENCH, METRIC, COMBINATION, 12mm.
. WRENCH, METRIC, COMBINATION, 13mm.
. WRENCH, METRIC, COMBINATION, 14mm.
10. WRENCH, METRIC, COMBINATION, 15mm.
11. WRENCH, METRIC, COMBINATION, 16mm.
12. WRENCH, METRIC, COMBINATION, 17mm,
13. WRENCH, METRIC, COMBINATION, 18mm.
14. WRENCH, METRIC, COMBINATION, 19mm.
15. PUNCH SET
16. WRENCH, CRESCENT, 12"

©CO~NO U &AW

i ek = kb b =& A = R ok A A A A
T N O I I WU N . NI W i N T T =

DRAWER & . MALLET, RUBBER

. MAGNET, TELESCOPIC

. FINGERS, MECHANICAL, FLEXIBLE
. DRIVER, SCREW/NUT SET

. BRUSH, WIRE, LARGE

. CLEANER, BATTERY POST

AWl =
N = a2
i
[ T N T QI Y

. RULER, METAL, 6"
. WRENCH, CRESCENT, 10"

. DRAWER 6
| . WRENCH, CRESCENT, 8"
. WRENCH, CRESCENT, 6"

Contract F41689-97-C0509 Modification A00029 TE-S€. A3Y

B WN =
PN G N
- A




DRAWER #

AEROSPACE GROUND EQUIPMENT

9014-N

NOUN

PIECES

17 AUG 99

QTY. Warranty

. DRAWER 6

DRAWER 7

DRAWER 8
DRAWER 9

DRAWER 10

BOTTOM

I DRAWER *
_ /&Wn%ﬂés

5
6
7
8
9
1
1
1
1

. WRENCH, CRESCENT, 4"

. WRENCH, ALLEN SET

.WRENCH, OPEN END, 7/16" X 3/8"

. WRENCH, OPEN END, 7/16" X 3/8"

. WRENCH, OPEN END, 11/32” X 5/16"
0. WRENCH, OPEN END, 9/32" X %~

1. WRENCH, OPEN END, 7/32" X 3/16"
2. EXTRACTOR, COTTER KEY

3. KNIFE, POCKET

14. MEASURE, TAPE, 10’

15. WRENCH, OPEN END, 9/16" X %"
16. WRENCH, OPEN END, 11/16” X 5/8”
17. WRENCH, OPEN END, 13/16" X %"

8. WRENCH, OPEN END, 7/8" X 15/16”
9. WRENCH, OPEN END, %" X7/16"
0. WRENCH, OPEN END, 1"X1 1/8"

. PLIERS, VICEGRIPS, #10
.CHISEL, %"

. PLIERS, NEEDLE NOSE

. PLIERS, DUCKBILL

. CUTTERS, DIAGONAL

. PLIERS, VICEGRIPS, #5

. PLIERS, COMMON, LARGE

. PLIERS, CANNON PLUG

. PLIERS, WATER PUMP

0. HAMMER, BALLPEEN, 8 OZ.

. WRENCH, BOX END, OFFSET, 1" X 15/16"

. WRENCH, BOX END, OFFSET, 7/8" X%’

. WRENCH, BOX END, OFFSET, 11/16" X 5/8"
. WRENCH, BOX END, OFFSET, 9/16" X %"

. WRENCH, BOX END, OFFSET, 7/16” X-3/8"
. SOCKET, %" DR. SET

. MALLET, RAWHIDE

. HAMMER, BALLPEEN, 12 0Z.

. FLASHLIGHT

- PLIERS, OFFSET, NEEDLE NOSE
. PLIERS, COMMON, SMALL

. MIRROR, INSPECTION

. SCREWDRIVER, STANDARD, ALLEN SET

2. HANDLE, T, STANDARD, ALLEN SET

WN =

. HAMMER, BALLPEEN, 3202Z.
. POUCH, TOOL
. SPEEDHANDLE, 3/8” DR.

BOX, TOOL, TOP
BOX, TOOL, BOTTOM

L

OCK, w/Key (#211159)

BAR, LOCK

L]

N N Nt ‘G N N N S A A A W S

B R e T T JOT U N W W

— o b bk

— ek - -

1
1
2
1

SEIET Tupmandm (S0

R N U N QI T N G

.1
1
1
1
1
1
1
1
1 e
1
1
1
1
1
1
1

—

\ s=

[ N N [T QI G

NN

— 3 b =k

1 W .~

—_ 3 A




Rex
| r
P

HYDR 9016A,C,D 8/13/99
WARRANTY
ITEM NO NOUN OTY| DRAWERNO | TOOLBOX | wc ITEM
[ JACK HYD 1.5 TON & HANDLE (2 PIECE) 1 CENTER 9016A | HYDR
MALLET PLASTIC 1 CENTER 9016A | HYDR
WRENCH COMBO 1 3/4 1 CENTER 9016A | HYDR
BIT DRILL SET 30 PC 1 LEFT SIDE 90164 | HYDR
<5  |BITDRILL SET 61 PC 1 LEFT SIDE 90164 | HYDR
»~ 6  |BRUSHFILE 2 PIECE 1 LEFT SIDE 9016A | HYDR
-7 |crowsrooT 716 X 3/8 1 LEFT SIDE 9016A | HYDR
/8 |crROWSFOOT 9716 X 3/8 1 LEFT SIDE 9016A | HYDR
-9 |crowsFooT 58X 318 1 LEFT SIDE 9016A | HYDR
_~10  |CROWSFOOT 1 1/4 X 3/8 1 LEFT SIDE 9016A | HYDR ~
/11 |CROWSFOOT 112X 172 1 LEFT SIDE 9016A | HYDR
/12 |CROWSFOOT 13/16 X 3/8 1 LEFT SIDE 9016A | HYDR
~13 |CROWSFOOT 15/16 X3/8 1 LEFT SIDE 9016A | HYDR
T4 |CUTTERS BOLT 1 LEFT SIDE 9016A | HYDR
_~15  |DRILL AIR W/CHUCK 1 LEFT SIDE 9016A | HYDR
16 |EXTRACTOR SCREW SET 6 PIECE 1 LEFT SIDE 9016A | HYDR
~17  |FILEFLAT 10 1 LEFT SIDE 9016A | HYDR
T8  |FILE HALF ROUND 10" 1 LEFT SIDE 9016A HYDR
19 __ |FILE HALF ROUND 12" 1 LEFT SIDE 9016A | HYDR
%0  |FILEFLATS" 1 LEFT SIDE 9016A | HYDR
<31 |FUNNEL 6 LEFT SIDE 9016A HYDR
»32 |HAMMER BALLPEEN 1 | LEFTSIDE 9016A | HYDR
23 ~|HAMMER BRASS 1 LEFT SIDE 9016 | HYDR
%4 _~ |[HAMMER CLAW 1 LEFT SIDE 9016A | HYDR
<25  |MULTIMETER, FLUKE 77 5 PIECE 1 LEFT SIDE 9016A | HYDR
/26 |PLIERS SNAP RING 14" 1 LEFT SIDE 9016A | HYDR
/27 |SPLINE CROWSFOOT 12X 1/4 1 LEFT SIDE 9016A | HYDR
"/ 28 |SPLINE CROWSFOOT 13/16 X 3/8 1 LEFT SIDE 9016A | HYDR
7 29 [SPLINE CROWSFOOT 15/16 X 3/8 ] LEFT SIDE 9016A | HYDR
/30  |SPLINE CROWSFOOT 7/8 X 3/8 1 LEFT SIDE 9016A | HYDR
/31  |SPLINE CROWSFOOT 7/16 X 1/4 i LEFT SIDE 9016A | HYDR
/ 32 |SPLINE CROWSFOOT 13/16 X 172 1 LEFT SIDE 9016A | HYDR
/33 |SPLINE CROWSFOOT 1 1/16 X 3/8 1 LEFT SIDE 9016A | HYDR
/ 34  |SPLINE CROWSFOOT 13/8X 112 1 LEFT SIDE - 9016A | HYDR
/35  |SPLINE CROWSFQOT 1 5/16 X 1/2 1 LEFT SIDE 9016A | HYDR
/ 36  |SPLINE CROWSFOOT 1 7/16 X 172 1 LEFT SIDE 9016A | HYDR
/ 37 |SPLINE CROWSFOOT 1 1/4X 172 1 LEFT SIDE, 9016A | HYDR
/7 38 [SPLINE CROWSFOOT 1 1/8X 172 1 LEFT SIDE 9016A | HYDR
/39  |SPLINE CROWSFOOT 2 X 112 1 LEFT SIDE 9016A | HYDR
/40 [SPLINE CROWSFOOT 2 15/16 X 12 1 LEFT SIDE 9016A | HYDR
/ A1 |SPLINE CROWSFOOT 2 3/8 X 12 1 LEFT SIDE . 9016A | HYDR
7/ 42 [SPLINE CROWSFOOT 3/8 X 1/4 1 LEFT SIDE 9016A | HYDR
/ 43 |SPLINE CROWSFOOT 1 X 3/8 1 LEFT SIDE 9016A | HYDR
/44 |SPLINE CROWSFOOT 112X 172 1 LEFT SIDE 9016A | HYDR
7 45  |SPLINE CROWSFOOT 111/16 X 172 1 LEFT SIDE 9016A | HYDR
/ 46  |SPLINE CROWSFOOT 1 13/16 X 172 1 LEFT SIDE 9016A | HYDR
/ 47  [SPLINE CROWSFOOT 1 15/16 X 1/2 1 LEFT SIDE 90164 | HYDR
7 48 |SPLINE CROWSFOOT 13/4 X 1/2 1 LEFT SIDE 9016A | HYDR
/ 49  |SPLINE CROWSFOOT 15/8 X 1/2 1 LEFT SIDE 9016A | HYDR
/ 50 |SPLINE GROWSFOOT 19/16 X 172 1 LEFT SIDE 9016A | HYDR R
Page 1
Contract F41689-97-C0509 Modification A00029 TE-sE 4 3 6




HYDR 9016A,C,D 8/13/99
<51 |SPLINE CROWSFOOT 3/4 X 3/8 1 LEFT SIDE 9016A | HYDR
%52 |SPLINE CROWSFOOT 5/8 X 3/8 I LEFT SIDE 9016A | HYDR
53 |WRENCHAIR 1 LEFT SIDE 9016A | HYDR
5%  |WRENCH ALLEN 9/16 1 LEFT SIDE 9016A | HYDR
755  |WRENCH SPANNERKIT 10 PC 1 LEFT SIDE 9016A | HYDR
56 |WRENCH STRAP 1 LEFT SIDE 90164 | HYDR
57 |SPLINE CROWSFOOT 17/8 X 172 1 LEFT SIDE 9016A | HYDR
<58  |TOOL POUCH 1 LEFT SIDE 9016A | HYDR
59  |FILEFLAT 12" 1 LEFT SIDE 9016A HYDR
/60 [HOOK TAIL ACT JIG 2 PIECE 1 LK#1 9016A | HYDR
<61 |GROUND SAFETY LOCK 1 LK#1 9016A | HYDR -
/62 |SHOP AIR TUBE 1 LK#1 9016A HYDR
ﬁ MSURE TAPE 1 LK#2 9016A | HYDR
/ HANDLE TEE RESERVOIR (LOC MAN) IAW 1C-
64 |135(K)A-2-13GA-1 FIGURE 4-1 1 LK#2 9016A | HYDR
65, |PULLER NEEDLE 2 PIECE 1 LK#2 9016A | HYDR
66  |PUNCH PIN SET & POUCH 6 PIECE 1 LK#2 9016A | HYDR
67  |SOCKET SPLINE 1/4 X 1/4 1 LK#2 9016A | HYDR w
/68 |SOCKET SPLINE 5/16 X 1/4 1 LK#2 9016A | HYDR w
769  |SOCKET SPLINE 7/32 X 1/4 1 LK#2 9016A | HYDR W
¥~ 70 [SOCKET SPLINE 9/32 X 1/4 1 LK#2 9016A | HYDR w
/7 1. |TORQUE WRENCH, 1/4 DR 5-50 IN PDS E 196011 1. LK#2 9016A | HYDR
72 |TORQUE WRENCH, 1/4 DR 5-50 IN PDS E 196268 1 LK#2 %016A | HYDR
73 |WRENCHALLEN 3/8 DR X 5/32 1 Lk#2 9016A | HYDR
~"74  |WRENCH ALLEN SET 12 PC 1 LK#2 9016A HYDR
7’75 |WRENCH HEX SCREW .035 1 LK#2 9016A | HYDR
/76  |GAUGE FORCE 1 LK#2 9016A | HYDR
/"77 |ROTARY DRILL BITS 5 PIECE 1 LK#2 %016A | HYDR
78 . |CRIMPER WIRE i LK#2 9016A | HYDR
7’79 |AMPROBE MOTOR TESTER 3 PIECE 1 LK#3 9016A | HYDR
¢80  |A/C CURRENT PROBE 2 PIECE 1 LK#3 9016A | HYDR
41  [GRPULLER 1 LK#3 9016A | HYDR
~%  |NOZZEL AIR 2 LK#3 9016A | HYDR
83  |SOLDERING IRON 1 LK#3 9016A | HYDR
"84  |SOLDERING IRON HOLDER 2 - LK#3 9016A | HYDR
785  |cLAMP"C" 4" 1 LK#3 9016A | HYDR
~%6  |cLampC 6 1 LK#3 9016A | HYDR
787 |FILE SET 15 PIECES 1 LK#4 9016A | HYDR
~"88  |HOSE AIR VACUUM 1 LK#4 9016A | HYDR
739  |HEAT GUN 1 LK#4 9016A | HYDR
90 |FILE HANDLES LG AND SMALL 2 LK#4 " 9016A | HYDR |
791 |BATTERY CHECKOUT B-52 1 LK#5 9016A | HYDR
< 92 |DRILL ELECTRIC 3/8 W/CHUCK 1 LK#5 9016A | HYDR
93 |HANDLE ELECTRIC DRILL 1 LK#5 “9016A | HYDR
/ 94 TONE GEN KIT 3 PIECE 1 LK#5 9016A HYDR
85  |HTER GUN 1 LK#5 9016A | HYDR
/9  |NITRO BOTTLE REG 1 LK#6 9016A | HYDR
/97 |NITROGEN GAS BOOSTER 1 LK#6 9016A | HYDR
28  |SCREWDRIVER CORDLESS 5 PIECE 1 LS OF CTK 9016A | HYDR
~99 - |SOLDERING IRON WELLER 3 PIECE 1 LS OF CTK 9016A | HYDR ]
Page 2
Contract F41689-97-C0509 Modification A00029 TESKE = 4 37




P HYDR 9016A,C,D 8/13/99
¢ 190 |SOLDERING IRON CORDLESS 2 PIECE 1 LS OF CTK 9016A | HYDR
«101. [TABLE MAT STATIC CONTROL (ESD) 4 PIECE 1 LS OF CTK 9016A | HYDR
102 |TABLE VISE RED) 1 LS OF CTK 9016A | HYDR
103 |TANK PORTABLE AIR 1 LS OF CTK 90164 | HYDR
~104  |TESTER WRIST STRAP 4 PIECE ] LS OF CTK 9016A | HYDR
05 |DREMEL TOOL KIT 30 PIECE 1 LS#1 9016A | HYDR
106  |GAUGE 0-10,000 1 LS#1 9016A . | HYDR
/107  |GAUGE TEST 0-200 SN5026 1 LS#1 9016A | HYDR
77108 |GAUGE 0-5,000 2 LS#1 9016A | HYDR
¢« 109 |GAUGE TIRE 0-400 1 LS#1 9016A | HYDR
110 |INDICATOR DIAL 4 PIECE $/N 02381 1 LS#1 9016A | HYDR -
111  |SCALE SPRING 0-100 1 LS#1 9016A | HYDR
~ 112 |TAP AND DIE SET €9 PC 1 LS#1 9016A | HYDR
/113 |WRENCH TORQUE 100-750 1 LS#1 9016A | HYDR
“114 |WRENCH TORQUE 700-1,600 1 LS#1 9016A | HYDR
<115  |GAUGE 0-100 1 LS#1 9016A | HYDR
/116  |ELECTRICAL REPAIR KIT 2 PIECE 1 Ls#2 9016A | HYDR
»117  [CROWSFOOT 2 X 1/2 1 | NORTHWALL 9016A | HYDR w
#118 |CROWSFOOT 3/4X3/8 1 | NORTHWALL 9016A | HYDR w
/119 |CROWSFOOT 5/2 X 3/3 1 | NORTHWALL 9016A | HYDR W
v 120 |CROWSFOOT 7/8 X/3/8 1 | NORTHWALL 9016A | HYDR W
/121 |CROWSFOOT 172 X 3/8 1 | NORTHWALL 9016A | HYDR w
/122 |CROWSFOOT 3/8 X 3/8 1 | NORTHWALL 9016A | HYDR W
¢ 123 |CROWSFOOT 7/16 X 3/8 1 | NORTHWALL 9016A | HYDR W
Y124  [CROWSFOOT 9/16 X 3/8 1 | NORTHWALL 9016A | HYDR W
<125 |CROWSFOOT 11/16 X 3/8 1 | NORTHWALL 9016A | HYDR w
/126 |CROWSFOOT 13/16 X 3/8 1 | NORTHWALL 9016A | HYDR w
<127 |CROWSFOOT 13/8X 172 1 | NORTHWALL 9016A | HYDR w
/128 |CROWSFOOT 112X12 1 | NORTHWALL 9016A | HYDR w
/129 |CROWSFOOT 114X 122 1 | NORTHWALL 9016A | HYDR w
/130 |CROWSFOOT 15/16X3/8 1 | NORTHWALL 9016A | HYDR w
V131 |CROWSFOOT 17/16 X 172 1 | NORTHWALL 9016A | HYDR W
V132 |CROWSFOOT 11/16 X 172 1 | NORTHWALL 9016A | HYDR w
/133 |CROWSFOOT 1 18X 172 1 | NORTHWALL 9016A | HYDR W
7 134 |CROWS FOOT 13/16X 12 1 | NORTHWALL 9016A | HYDR w
/135 [CROWSFOOT 15/16X 12 1 | NORTHWALL 9016A | HYDR W
<136 |CROWSFOOT 1X3/8 1 | NORTHWALL 9016A | HYDR W
/ 137 |crowsFooT 11116X 172 1 | NORTHWALL 9016A | HYDR w
7138 |CROWSFOOT 113/16X 172 1 | NORTHWALL 9016A | HYDR w
139 |CROWSFOOT 158X 12 1 | NORTHWALL 9016A | HYDR w
/140 |CROWSFOOT 17/8X 172 1 | NORTHWALL 9016A | HYDR W
/141 |CROWSFOOT 134X 1/2 1 | NORTHWALL 9016A | HYDR w
/142 |WRENCH CHAIN 12" 1 | NORTHWALL-| - 9016 | HYDR
/143 |WRENCH CHAIN 24' 1 | NORTHWALL 9016A | HYDR
144 |WRENCH CRESENT 15" 1 | NORTHWALL 9016A | HYDR
/7145 |CTK DOOR LOCK 1 | oursbEROOM | 9016 | HYDR
< 146 [DIE 6X32 1 RIGHT SIDE 9016A | HYDR
147 |DIE8X32 1 RIGHT SIDE 9016A | HYDR
7148 |DIE10X24 1 RIGHT SIDE 9016A | HYDR
/149 |DIE10X32 1 RIGHT SIDE 9016A | HYDR
7150  |DIE1/4X20 1 RIGHT SIDE 9016A | HYDR
7151 .|plEE1M4X28 1 RIGHT SIDE 9016A | HYDR Z
Page 3
Contract F41689-97-C0509 Modification A00029 TE-SE =~ { ”




8/13/99

HYDR 9016A,C,D
152 |DIES/n6x 18 1 RIGHT SIDE 9016A | HYDR
153 |DIE5/16 X 24 1 RIGHT SIDE 9016A | HYDR
154 |DIE /8 PIPE X 27 ] RIGHT SIDE 9016A | HYDR
7155 |DIE HANDLE 1 RIGHT SIDE 9016A | HYDR
<156 |ENGRAVER 1 RIGHT SIDE 9016A | HYDR
157  |EXTENSION 3/4 DR X 16" 1 RIGHT SIDE 9016A | HYDR
~158 |GAUGE THRD PITCH 1 RIGHT SIDE 9016A | HYDR
- 159 [HACKSAW 1 RIGHT SIDE 9016A | HYDR
~T60 |MAGNIFYING GLASS 2 PIECE 1 RIGHT SIDE 9016A | HYDR
161 |PUNCH BRASS DRIFT (LOCAL MANUFACTURER) | 1 | RIGHT SIDE 9016A | HYDR
~T62  |RATCHET 3/4 DR 1 RIGHT SIDE 9016A | HYDR
7163 [SOCKET 12DRX 112 1 RIGHT SIDE 9016A | HYDR
7164 [SOCKET3/4DRX11/16 1 RIGHT SIDE 9016A | HYDR
7165 |SOCKET3/4 DR 111/16 1 RIGHT SIDE 9016A | HYDR
166 |SOCKET 3/4DR X 113/16 1 RIGHT SIDE . 9016A | HYDR
167 |SOCKET 3/4DRX15/8 1 RIGHT SIDE 9016A | HYDR
_A68  |SOCKET 34DRX 17/8 1 RIGHT SIDE 9016A | HYDR
169 |SOCKET 34 X 19/16 1 RIGHT SIDE 9016A | HYDR
170 |SOCKET 34 DR X 2 1 RIGHT SIDE 9016A | HYDR
/171 [SOCKET 3/4 DR X2 1/16 1 RIGHT SIDE 9016A | HYDR
~172  [SOCKET3/4DR X 78 2 RIGHT SIDE 9016A | HYDR
/173 [STAMP METAL LETTER 1/8" 11 PIECE 1 RIGHT SIDE 9016A | HYDR
/174 |STAMP METAL NUMBERS 1/8" 30 PIECE 1 '| RIGHT SIDE 9016A | HYDR
175  [STOCK ALLEN 3/8X2 2 RIGHT SIDE 9016A | HYDR
<176 |TBAR 3/4DR 18" 1 RIGHT SIDE 9016A | HYDR
~177 |TAPBOTTOM 6X32 ] RIGHT SIDE 9016A | HYDR
~178  |TAPBOTTOM 8 X 32 1 RIGHT SIDE 9016A | HYDR
2179 [TAP BOTTOM 10 X 24 1 RIGHT SIDE 9016A | HYDR
/180  [rapBOTTOM 10X 32 1 RIGHT SIDE 9016A | HYDR
/181 [tap BOTTOM 1/4 X 20 1 RIGHT SIDE 9016A | HYDR
/182 |[TAPBOTTOM 1/4 X 28 2 RIGHT SIDE 9016A | HYDR
(183  [TAP BOTTOM 5/16X 18 1 RIGHT SIDE 9016A | HYDR
/184 |TAP BOTTOM 516 X 24 1 RIGHT SIDE 9016A | HYDR
/185 |TAPPIPE 1/4X 18 1 RIGHT SIDE 9016A | HYDR
186 |TAPPIPE3/8X 18 1 RIGHT SIDE' 9016A | HYDR
/187  [TAP PIPE I§ X 27 1 RIGHT SIDE 9016A | HYDR
7188 |TAPPLUG8X32 2 RIGHT SIDE 9016A | HYDR
718 |TAPPLUG 10 X 24 1 RIGHT SIDE 9016A | HYDR
7190 |raPPLUG 10X 32 1 RIGHT SIDE 9016A | HYDR
191 |TAPPLUG 1/4 X 20 2 RIGHTSIDE | 9016A | HYDR
/192 |TAPPLUG 1/4 X 28 1 RIGHT SIDE 9016A | HYDR
/193 |TAP TAPER 1/4 X 20 1 RIGHT SIDE 9016A | HYDR
/194 |TAP TAPER 10X 32 1 RIGHT SIDE 9016A | HYDR
/195 |TAP TAPER5/16 X18 . 1 RIGHT SIDE 9016A | HYDR
/196 |TAP TEE HANDLE 1 RIGHT SIDE 9016A | HYDR
7197 |TAP PINE 5/8 X 18 1 RIGHT SIDE 9016A - | HYDR
/198 |TAPPLUG 6 X 32 i RIGHT SIDE 9016A | HYDR
/199 [TOOL TIRE EXTENSION 1 RIGHT SIDE 9016A | HYDR
/200 |TOOL VALVE CORE 2 RIGHT SIDE 9016A | HYDR
/20 |WRENCHBOX 114 X15/16 1 RIGHT SIDE 9016A | HYDR
402 |WRENCHBOX 118X 1 1/16 _ 1 RIGHT SIDE 9016A | HYDR .
-
‘ ‘ Page 4
Contract F41689-97-C0509 Modification A00029

skl 3T




HYDR 9016A,C,D 8/13/99
7203 |WRENCH COMBO 1 5/8 1 RIGHT SIDE 9016A | HYDR
/204 |WRENCH COMBO 1 11/16 1 RIGHT SIDE 9016A | HYDR
.| 7%05 |WRENCH CRESENT 18" 1 RIGHT SIDE 9016A | HYDR
/ 206 WRENCH FORD 15" 1 RIGHT SIDE 9016A HYDR
) / 207 WRENCH FORD 24" 1 RIGHT SIDE 9016A HYDR
(208 WRENCH PIPE 6" 1 RIGHT SIDE 9016A HYDR
e 209 WRENCH PIPE 8" 1 RIGHT SIDE 9016A HYDR
e 210 WRENCH PIPE 10" 1 RIGHT SIDE 9016A HYDR
/ 211 WRENCH PIPE 14" 1 RIGHT SIDE 9016A HYDR
/ 212 WRENCH PIPE 18" 1 RIGHT SIDE 9016A HYDR

/ 213 WRENCH PIPE 24" 1 RIGHT SIDE 9016A HYDR .
/214 |WRENCH PIPE 36" 1 RIGHT SIDE 9016A | HYDR
/ g..l-'fr WRENCH SPANNER ADJUST 5 RIGHT SIDE 9016A HYDR
< 216 WRENCH SPANNER NONADJUST 4 RIGHT SIDE 9016A HYDR

F-15 WING TIP LIGHT ASSEMBLY LAMP HOLDER
A7 RIVET BUCKING BAR (LOCAL MANUFACTURED) 1 RIGHT SIDE 9016A HYDR
CONNECTOR HOLDING BOARD (LOCAL
/}}8 MANUFACTURED) 1 RIGHT SIDE 9016A HYDR
< 219 JACK STAND 2 TON 2 RS#1 9016A HYDR
P 220 TESTER IGNITOR 1 RS#1 9016A HYDR
/ 221 TOOL FITTING #4 1 RS#1 9016A HYDR
/ 222 TOOL HYD FITTING #1 1 RS#1 9016A HYDR
/ 223 TOOL HYD FITTING #2 1 - RS#1 9016A HYDR
/ 224 TOOL HYD FITTING #3 1 RS#1 9016A HYDR
< 225, |TOOL HYD FITTING #5 1 RS#1 9016A | HYDR
A/26 ADAPTER TEST ELECTRICAL 4 PIECE 1 RS#1 9016A HYDR
. 77227 GAUGE TESTER BOX 16 PIECE 1 RS#2 9016A HYDR
<228  [NITROGEN TOOLKIT 7 PIECE 1 RS#2 9016A | HYDR
<229  |TEST KIT PRESSURE 63 PIECE 1 RS#2 9016A | HYDR
7230 |AIR HOSES 2 WESTWALL 9016A | HYDR
- 231 CORD ELECTRICAL EXTENSION 1 WESTWALL 9016A HYDR
<232 |GREASE GUNS 3 | GREASELOCK 9016A | HYDR
7233 |oILCANS 3 | GREASELOCK 9016A | HYDR
Ofd 16 SIS ﬁlgﬂza < g/
A
G YpT Faknbud
i
Page 5 _
Contract F41689-97-C0509 Modification A00029 TE-512* /Y0




HYDR 9018A,C,D 8/13/99
WARRANTY
ITEMNO NOUN QTY| 1rocarTioN | tooLkiT | wic ITEM
¢ 1 |ALLEN WRENCH SET, 11 PC 1 DRW 1 9016C | HYDR
/"2 |CHISEL, 5" 1 DRW 1 9016C | HYDR
/73  |COTTER KEY EXTRACTOR 1 DRW 1 9016C | HYDR
/ 4 |DOGBONE, 1/4 X 5/16 1 DRW 1 9016C | HYDR
/-5 |BRASS DRIFT 1 DRW 1 9016C | HYDR
“ 6  |EXTENSION, 1/4 DR X 6" 1 DRW 1 9016C | HYDR
/"7 |EXTENSION, 3/8 DR X 5" 1 DRW 1 9016C | HYDR
8  |EXTENSION, 3/8 DR X 10" 1 DRW 1 9016C | HYDR
/9  |EXTENSION, 1/2 DR X 10" 1 DRW 1 9016C | HYDR
~ 10  |[EXTENSION, FLEX, 1/4 DR X 6" 1 DRW 1 9016C | HYDR h
v 11 |FEELER GAGE SET 1 DRW 1 9016C | HYDR
/12 |FILE SET, (BOX), 14 PC 1 DRW 1 9016C | HYDR
713 |BRKER BAR, 3/8 DR 1 DRW 1 9016C | HYDR w
/14  |BRKERBAR, 122DR 1 DRW 1 9016C | HYDR
/15 |INSPECTION MIRROR, 6" 1 DRW 1 9016C HYDR
| v 16 [JEWELERS SCREWDRIVERS 6 DRW 1 %016C | HYDR
" )7  |SCREWDRIVER, OFFSET, COMMON 1 DRW 1 9016C | HYDR
¢/ 18 [SCREWDRIVER, OFFSET, PHILLIPS 1 DRW 1 9016C | HYDR |
/" 19 |POCKET KNIFE 1 DRW 1 9016C | HYDR
7 20  [pUNCHES 6 DRW 1 9016C | HYDR
7 21 |RATCHET, 3/8 DR 1 DRW 1 9016C | HYDR
/22 [SCRIBE 1 DRW 1 9016C | HYDR
/ 23 |BRASS SL REMOVAL TOOL 2 DRW ] 9016C | HYDR
Z 24  |SPEED HANDLE, 3/8 DR 1 DRW 1 9016C HYDR
Z/ 25  |STEEL RULER, 6" 1 DRW I 9016C | HYDR
/ 26  |TAP HANDLE 1 DRW 1 9016C | HYDR
v 27 |TAPE MSURE, 6’ 1 DRW | 9016C | HYDR
/7 28  |THRD CHASER, #1 1 DRW 1 9016C | HYDR
/29  |THRD CHASER, #2 1 DRW ] 9016C HYDR
/30 |TWEEZERS 1 DRW 1 9016C | HYDR
/ 31 |UTILITY KNIFE, 6" 1 DRW 1 9016C | HYDR
/32 |SCREWDRIVER, COMMON, 1" 1 " DRW 2 9016C | HYDR
/ 33 |SCREWDRIVER, COMMON, 1 1/2" 1 DRW 2 9016C | HYDR
/~ 34 [SCREWDRIVER, COMMON, 2" 1 DRW 2 9016C | HYDR
¢ 35  |SCREWDRIVER, COMMON, 3 1/2" 2 DRW 2 9016C | HYDR
/ 36  |SCREWDRIVER, COMMON, 4" 1 DRW 2 9016C | HYDR
/37 |SCREWDRIVER, COMMON, 6" 2 DRW 2 - 9016C | HYDR
¢33 |SCREWDRIVER, COMMON, 6", W/HOLDER 1 DRW 2 9016C | HYDR
{ 39  |SCREWDRIVER, COMMON, 7 172" 1 DRW 2 9016C | HYDR
740  |SCREWDRIVER, COMMON, 8" 2 DRW 2 9016C | HYDR
741  |SCREWDRIVER, COMMON, 10" 2 DRW 2 9016C HYDR
/ 42 |HAMMER, BALL PEEN, 6 OZ 1 DRW 2 9016C | HYDR
743 |SCREWDRIVER, PHILLIPS, 1 122" 1 DRW 2 9016C | HYDR
¢ 44 [SCREWDRIVER, PHILLIPS, 3" 2 DRW 2 9016C | HYDR
¢ 45  |SCREWDRIVER, PHILLIPS, 4" 2 DRW 2 9016C | HYDR
< 46  |SCREWDRIVER, PHILLIPS, 6" 2 DRW 2 9016C | HYDR
/ 47  |SCREWDRIVER, PHILLIPS, 8" 1 DRW 2 9016C | HYDR
748 |PIPE WRENCH, 6" 1 DRW 3 9016C | HYDR
¢ 49 |PLIERS, CHANNEL LOCK 1 DRW 3 9016C | HYDR
/50  |PLIERS, COMMON 1 DRW 3 9016C | HYDR 2
Page 1
Contract F41689-97-C0509 Modification A00029 TESE J Y




8/13/99

Modification A00029

HYDR 9016A,C,D
/51 |PLIERS, HOSE CLAMP 1 DRW 3 9016C | HYDR
52 |WRENCH, CRESCENT, 6" 2 DRW 3 9016C | HYDR
53  |WRENCH, CRESCENT, 8" 2 DRW 3 9016C | HYDR
/54  |WRENCH, CRESCENT, 12 ] DRW 3 9016C | HYDR W
/55 |DIKES 1 DRW 3 9016C HYDR
. /756  |PLIERS, DUCKBILL 1 DRW 3 9016C HYDR
757 |FORCEPS, CURVED 1 DRW 3 9016C | HYDR
2 58 |FORCEPS, STRAIGHT 1 DRW 3 9016C | HYDR
/59 - |PLIERS, NEEDLENOSE 1 DRW 3 9016C HYDR
7~ 60  |PLIERS, SAFETY WIRE 1 DRW 3 9016C - | HYDR
/61  |PLIERS, SNAP RING 8 DRW 3 9016C HYDR -~
¢/~ 62 |PLIERS, VISE GRIP, 5" 1 DRW 3 9016C | HYDR
/63  |PLIERS, VISE GRIP, 7" 1 DRW 3 9016C | HYDR
64 |CCLAMP,2" 1 DRW 4 9016C | HYDR
65 |WRENCH, BOX, 1" X 15/16 1 DRW 4 9016C | HYDR
< 66 |WRENCH, BOX, 13/16 X 7/8 1 DRW 4 9016C | HYDR
7~ 67  |WRENCH, BOX, 11/16 X 3/4 1 DRW 4 9016C HYDR
" 68 |WRENCH, BOX, 58 X 9/16 1 DRW 4 9016C | HYDR
7 69 |WRENCH, BOX, 3/8 X 5/16 1 DRW 4 9016C | HYDR
17 70 |wRENCH, OPEN, 112X 1 5/8 1 DRW 4 9016C | HYDR
/71 |WRENCH, OPEN, 7/8 X 15/16 1 DRW 4 9016C | HYDR
/72 |WRENCH, COMBO, 1 5/16 1 DRW 4 9016C | HYDR
7 |wrENCH, coMmBO, 1 1/4 1 DRW 4 9016C | HYDR
74 |WRENCH, COMBO, 1 113 1 DRW 4 9016C | HYDR
75 |WRENCH, COMBO, 1" 1 DRW 4 9016C | HYDR
w76  |WRENCH, COMBO, 7/8 1 DRW 4 9016C | HYDR
~77  |WRENCH, COMBO, 3/4 1 DRW 4 9016C | HYDR
<78  |WRENCH, COMBO, 9/16 1 DRW 4 9016C HYDR
7 |wrRENCH, cOMBO, 11/16 1 DRW 4 9016C | HYDR
8  |WRENCH, COMBO, 112 1 DRW 4 9016C | HYDR
/81 |WRENCH, COMBO, 1" 1  DRW S 9016C HYDR
/82 |WRENCH, COMBO, 1 1/4* 1 DRW 5 9016C | HYDR
/83 |WRENCH, COMBO, 7/8 1 DRW 5 9016C | HYDR
¢ 84 |WRENCH, COMBO, 13/16 1 DRW 5 9016C | HYDR
85 |WRENCH, COMBO, 3/4 1 DRW 5 9016C | HYDR
/8  |WRENCH, COMBO, 11/16 1 DRW 5 9016C | HYDR
/87 |WRENCH, COMBO, 5/8 1 'DRW 5 9016C | HYDR
" 88 |WRENCH, COMBO, 7/16 2 DRW 5. 9016C | HYDR
3789 |WRENCH, COMBO, 9/16 1 DRW 5 9016C | HYDR
~/"% |WRENCH, COMBO, 3/8 2 DRW 5 9016C | HYDR
91  |WRENCH, COMBO, 11/32 1 DRW 5- 9016C | HYDR
92 |WRENCH, COMBO, 5/16 2 DRW 5 9016C | HYDR
v"93  |WRENCH, COMBO, 9/32 1 DRW 5 - 9016C HYDR
/94 |WRENCH, COMBO, 1/4 2 DRW 5 9016C | HYDR
/95 |WRENCH, COMBO, 7/32 1 DRW 5 9016C | HYDR
1/ 9%  |wrENCH, cOMBO,3/16 - 1 DRW 5 9016C | HYDR
/ 97 |WRENCH, COMBO, 5/32 1 DRW 5 9016C | HYDR W
/ 98 |WRENCH, COMBO, 1/8 1 DRW 5 9016C | HYDR w
/9  |WRENCH, COMBO, 15/16 1 DRW 5 9016C | HYDR
100 |WRENCH, OPEN, 15/8 X 1 9/16 1 DRW 5 9016C | HYDR
101 |WRENCH, OPEN, 1 /16 X 1 1/2 1 DRW $ 9016C | HYDR
102 |WRENCH, OPEN, 13/16 X 1 1/4 1 DRW 5 9016C | HYDR 7
Page 2
Contract F41689-97-C0509 1E-5E /. V"’



HYDR 9016A,C,D

8/13/99

103 |WRENCH. OPEN, 1x 1 1/8 1 DRW 5 9016C HYDR
~T104 |WRENCH, OPEN, 7/8 X 15/16 ] DRW 5 9016C HYDR
105 |WRENCH, OPEN, 3/4 X 13/16 1 DRW 5 9016C | HYDR
#7106 |WRENCH. OPEN, 5/8 X 11/16 1 DRW 5 - 9016C | HYDR
7107 |WRENCH, OPEN, 1/2 X 9/16 1 DRW 5 9016C | HYDR
~108 |WRENCH, OPEN, 3/8 X 7/16 1 DRW 5 9016C | HYDR
/109  |WRENCH. OPEN, 5/16 X 1/4 1 DRW 5 9016C | HYDR
110 |WRENCH, OPEN, OFFSET, 1 1/4 1 DRW 5 9016C | HYDR
111 |WRENCH, OPEN, OFFSET, 1 1/8 ¥ DRW 5 9016C | HYDR
112 |WRENCH, OPEN, OFFSET, 15/16 1 DRW 5 9016C | HYDR
/113 |WRENCH, OPEN, OFFSET, 7/8 1 DRW 5 9016C | HYDR
114 |WRENCH, OPEN, OFFSET, 13/16 1 DRW 5 9016C | HYDR
115 |WRENCH, OPEN, OFFSET, 3/4 1 DRW 5 9016C | HYDR
~~ 116  |WRENCH, OPEN, OFFSET, 11/16 1 DRW 5 9016C | HYDR
/117 |WRENCH, OPEN, OFFSET, 5/8 1 DRW 5 9016C | HYDR
118 |WRENCH, OPEN, OFFSET, 9/16 1 DRW 5 9016C HYDR
<7119 |WRENCH, OPEN, OFFSET, 1/2 1 DRW $ 9016C | HYDR
/7120 |WRENCH, OPEN, OFFSET, 7/16 1 DRW 5 9016C | HYDR
/7 121  |WRENCH, OPEN, OFFSET, 3/8 1 DRW 5 9016C | HYDR
~ 122 |WRENCH, OPEN, OFFSET, 11/32 1 DRW 5 9016C | HYDR
123 |ADAPTER, 172 DR TO 3/8 1 DRW 6 9016C | HYDR
~ 124 |APEX HOLDER, 1/4 DR 2 DRW 6 9016C | HYDR
2’125 |APEX HOLDER, 3/8 DR 1 DRW 6 9016C | HYDR
~126 |APEX HOLDER, 3/8 DR X 5/16 1 DRW 6 9016C | HYDR
<127 |APEX, ASSORTED 5 PIECE ] DRW 6 9016C | HYDR
<7128  |CHISEL 1 DRW 6 9016C | HYDR
¥~ 129 . |BRASS DRIFT 4 DRW 6 9016C HYDR
¢ 130 [NUTDRIVER, 1/4 DR 1 DRW 6 9016C | HYDR
<131 [PUNCHES 7 DRW 6 9016C | HYDR
»132  [ROTARY FILE (8073) 1 DRW 6 9016C | HYDR
133 |BRKER BAR, 3/8 DR 1 DRW 6 9016C | HYDR W
~134 |BRKER BAR, 12 DR 1 DRW6 9016C | HYDR
~"135 |RATCHET, 1/4 DR 1 DRW 6 9016C | HYDR
»“136  [RATCHET, 3/ DR 1 DRW 6 9016C | HYDR
«"137  |RATCHET, 122 DR 1 DRW 6 9016C | HYDR
/138 |EXTENSION, 1/4 DR X 2" 2 DRW 6 9016C | HYDR
| 39 [EXTENSION, 1/4 DRX 6" 2 DRW 6 9016C | HYDR w
140 |[EXTENSION, 3/8 DR X 3" 2 DRW 6 9016C | HYDR
~ 141 |[EXTENSION, 3/8 DR X 5" 1 DRW 6 9016C | HYDR
- 142 |EXTENSION, 3/8 DR X 7 1/2" 2 DRW 6 9016C | HYDR
/143 |EXTENSION, 12DRX 2122 1 DRW 6 . 9016C | HYDR
144 |EXTENSION, 12 DR X 6" 1 DRW 6 9016C | HYDR |
" <145~ [EXTENSION, 12DRX 9 122" 1 DRW 6 9016C | HYDR
7146 |SPEED HANDLE, 3/8 DR 1 DRW 6 9016C | HYDR
147  [UNIVERSAL, 1/4 DR 2 DRW 6 9016C | HYDR 1w
/148 [UNIVERSAL, 3/8 DR 2 DRW 6 '9016C | HYDR 1w
149 |UNIVERSAL, 1/2 DR 1 DRW 6 9016C | HYDR
<150  |CROWS FOOT, 12DRX 1172 1 DRW 6 9016C | HYDR
/7151 |CROWS FOOT, 12DR X 1 1/4 1 DRW 6 9016C | HYDR
¢ 152 |CROWS FOOT, 3/ DRX 1 1/8 1 DRW 6 9016C | HYDR W
/353 [crROwWs FOOT, 358 DR X 1" | DRW 6 9016C | HYDR W
7154 |CROWS FOOT, 3/8 DR X 7/8 2 DRW 6 9016C | HYDR 1W 4
' Contract F41689-97-C0509 Modifigafion A00029 TE

£ 143




HYDR 9016A,C,D 8/13/99
/‘155 CROWS FOOT, 3/8 DR X 13/16 1 DRW 6 9016C HYDR w
7 156 CROWS FOOT, 3/8 DR X 3/4 2 DRW 6 9016C HYDR
77157 |CROWS FOOT, 3/8 DR X 11/16 1 DRW 6 9016C | HYDR
~158 * |CROWS FOOT, 3/8 DR X 5/8 1 DRW 6 9016C | HYDR w
/TSQ CROWS FOOT, 3/8 DR X 9/16 1 DRW 6 9016C HYDR w
{1’60 SOCKET, 1/4DR X 1/2 1 DRW 6 9016C HYDR
,/161 SOCKET. 1/4 DR X 7/16 1 DRW 6 9016C HYDR
A62 SOCKET, 1/4 DR X 3/8 1 DRW 6 9016C HYDR
163 [SOCKET, 1/4 DR X 11/32 1 DRW 6 9016C | HYDR .
ﬁéd, . |SOCKET, 1/4 DR X 9/32 1 DRW 6 9016C HYDR
<165  |SOCKET, 1/4 DR X 1/4 1 DRW 6 9016C | HYDR
_~T166  |SOCKET, 1/4 DR X 7/32 1 DRW 6 9016C HYDR
<~ 167 [SOCKET, 1/4 DR X 3/16 1 DRW 6 9016C | HYDR
~"168  [SOCKET,3/8 DRX 7/8 1 DRW 6 9016C | HYDR W
<169 [SOCKET, 38 DR X 13/16 1 DRW 6 9016C | HYDR
2170 |SOCKET. 3/8 DR X 3/4 1 DRW 6 9016C | HYDR
A71 SOCKET, 3/8 DR X 11/16 1 DRW 6 9016C HYDR
ﬁ72 |SOCKET. 3/8 DR X .5/8 i DRW 6 9016C HYDR
v173  [SOCKET. 3/8 DR X 5/16 1 DRW 6 9016C | HYDR
/1 74 SOCKET. 3/8 DR X 9/16 1 DRW 6 9016C HYDR
~ 175 |SOCKET, 3/8 DR X 7/16 1 DRW 6 9016C | HYDR
~176  |SOCKET, 3/8 DR X 3/8 N 1 DRW 6 9016C HYDR
\/177 SOCKET, 3/8DRX 11/32 i DRW 6 9016C HYDR
178 [SOCKET, 358 DR X 172 1 DRW 6 9016C | HYDR
e 179 SOCKET, 3/8 DR X 1/4 1 DRW 6 9016C HYDR w
2180 [SOCKET, 12DRX 1 1/4 1 DRW 6 9016C | HYDR
/181 SOCKET, 12DRX 1 1/8 1 DRW 6 9016C HYDR
/I 82 SOCKET, 12DRX 1" 1 DRW 6 9016C HYDR
/183 |SOCKET. 1/2 DR X 15/16 1 DRW 6 9016C | HYDR
184 |SOCKET, 1/2 DR X 7/8 1 DRW 6 9016C | HYDR
/185 |SOCKET, 1/2DR X 3/4 1 DRW 6 9016C | HYDR
186 |SOCKET, 1/2 DR X 11/16 1 DRW 6 9016C | HYDR
<187 |SOCKET, 1/22DR X 5/8 1 DRW 6 9016C | HYDR
188 |SOCKET, 1/2 DR X 9/16 1 DRW 6 9016C | HYDR
189 |SOCKET, DEEP, 1/4 DR X 7/16 2 " DRW6 9016C | HYDR 1w
»190 - |SOCKET. DEEP, 1/4 DR X 3/8 I DRW 6 9016C | HYDR
{ 191 SOCKET, DEEP, 1/4 DR X 5/16 ° 1 DRW 6 - 9016C HYDR
/192_ SOCKET, DEEP, 1/4 DR X 1/4 1- DRW 6 9016C HYDR
<7193 |SOCKET, DEEP, 3/8 DR X 7/8 I DRW 6 9016C | HYDR
7194  |SOCKET, DEEP, 3/8 DR X 13/16 1 " DRW 6 9016C | HYDR
7195 |SOCKET. DEEP, 3/8 DR X 3/4 T 'DRW 6 9016C | HYDR
/196  |SOCKET, DEEP, 3/8 DR X 11/16 1 DRW 6 9016C | HYDR
lv 197 |SOCKET, DEEP, 3/8 DR X 5/8 1 DRW 6 9016C | HYDR
27198 |SOCKET, DEEP, 3/8 DR X 9/16 1 DRW 6 9016C | HYDR
199 [SOCKET, DEEP, 3/8 DR X 172 1 DRW 6 9016C | HYDR
2200  |SOCKET. DEEP, 3/8 DR X 7/16 1 DRW 6 9016C | HYDR
/201 |SOCKET, DEEP, 1/2 DR X 1 1/16 i DRW 6 9016C | HYDR
<202 |SOCKET, DEEP, 3/3 DR X 3/8 1 DRW 6 9016C | HYDR
203 |SOCKET, DEEP, 12 DR X 1" 1 DRW 6 9016C | HYDR
/"204 _|SOCKET; DEEP, 1/2 DR X 7/8 i DRW 6 9016C | HYDR
v205  [SOCKET, DEEP, 172 DR X 13/16 i DRW 6 9016C | HYDR W
/206 |LOW PRESSURE AIR CHUCK 2 DRW 7 9016C | HYDR ¢
Contract F41689-97-C0509 Modi]é;aaggn4A00029 TE-5E- , y’




HYDR 9016A,C,D

8/13/99

207 |AR GUN 1 DRW 7 9016C [ HYDR
/208  |DIKES 1 DRW 7 . 9016C | HYDR
/209" [FLASHLIGHT 1 DRW 7 9016C | HYDR
210 [FORD WRENCH, 10" 2 DRW 7 9016C | HYDR
‘ /211 |HAMMER, BALL PEEN 1 DRW 7 9016C | HYDR
212 [HAND DRILL 3 PIECE 1 DRW 7 9016C | HYDR
213 [MIRROR. INSPECTION 1 DRW 7 9016C | HYDR
214 [MAGNET 1 DRW 7 9016C | HYDR
7215 |MALLET, LTHER 1 DRW 7 9016C | HYDR
216 |MALLET, PLASTIC 2 DRW 7 9016C | HYDR
/217 [MECHANICAL FINGERS 1 DRW 7 9016C | HYDR
218 |STRAP WRENCH 1 DRW 7 9016C | HYDR
.~ 219 [PLIERS, VISE GRIP, 9" 1 DRW 7 9016C | HYDR
220 |WRENCH, SPANNER, 6" 1 DRW 7 9016C | HYDR
221 | WRENCH, SPANNER, 11" v DRW 7 9016C | HYDR
<222 |TOOL BOX 1 J 9016C | HYDR

QLD

Contract F41689-97-C0509

16 Sef 17T

965419

T

Modifjsafjan;A00029

4‘?9/
 Frpr e Bovill e

e Wil




HYDR 9016A,C,D 8/16/99
WARRANTY
ITEM NO NOUN QTY| LOCATION | TOOLBOX | wiC ITEM
w1 WRENCH, OPEN, 5/8 X 9/16 1 TOP 9016D HYDR
2 |WRENCH, OPEN, 122 X 7/16 1 TOP 9016D | HYDR
-3 |WRENCH, OPEN, 3/8 X 11/32 1 TOP 9016D | HYDR
4 |WRENCH, OPEN, 1/4 X 5/16 1 TOP 9016D | HYDR
¢"5_ |ADAPTER.3/8DRTO 112 1 TOP 9016D | HYDR
"6 |ADAPTER.3/8DRTO 1/4 1 TOP 9016D | HYDR
~~7  |APEX, HIGH TORQUE, SLOT 3/8 DR 2- TOP 9016D | HYDR
8 |APEX HOLDER. 3/8 DR 1 TOP 9016D | HYDR ~
"9  |EXTENSION, 3/8 DR X 4" 1 TOP 9016D | HYDR
10 |EXTENSION, 3/8 DR X 8" 1 TOP 9016D | HYDR w
~11 |EXTENSION. 3/8 DR X 10" 1 TOP 90160 | HYDR
~12  |RATCHET, 3/8 DR 1 TOP 9016D | HYDR w
~"13  |AIR SERVICE VALVE HIGH PRESSURE 1 TOP 9016D | HYDR
14 |UNIVERSAL, 3/8 DR 1 TOP 9016D | HYDR
15 [SOCKET,3/8 DR X 3/4 1 TOP 9016D HYDR w
16  |SOCKET.3/8 DR X 3/8 1 TOP 9016D | HYDR
17 |SOCKET, 3/8 DR X 11/16 1 TOP 9016D | HYDR
18 |SOCKET.3/8 DR X 5/8 1 TOP 9016D | HYDR w
<19 |SOCKET. 3/8 DR X 9/16 1 TOP 9016D | HYDR w
20 [SOCKET, 3/8DRX 112 1. TOP 9016D | HYDR
#"21  |SOCKET. 3/8 DR X 7/16 1 TOP 9016D | HYDR
22 |SOCKET, DEEP, 1/4 DR X 1/4 1 TOP 9016D | HYDR
< 23 |SOCKET. DEEP, 3/8 DR X 11/16 1 TOP 9016D | HYDR
24  |SOCKET. DEEP, 3/8 DR X 1/2 1 TOP 9016D | HYDR w
~~ 25  |SOCKET. DEEP, 3/8 DR X 7/16 1 TOP 9016D | HYDR
“26  |SOCKET, DEEP, 3/8 DR X 3/8 1 TOP 9016D | HYDR w
<727 |SOCKET. DEEP, 12 DR X 3/4 1 TOP 9016D | HYDR
“28  |GOGGLES 1 TOP 9016D | HYDR
<729  |SPEED HANDLE, 3/8 DR 1 TOP 9016D | HYDR
—30  [SAFETY WIRE, .032 1 TOP 9016D | HYDR
<31 |ALLEN WRENCH SET, 11 PC 1 TOP 9016D | HYDR
~32 |LOCK & KEY 1 TOP 9016D | HYDR
<33 |PLIERS, DUCKBILL 1 DR 1 9016D | HYDR
/ 34 |DIKES 1 DR i 9016D | HYDR
¢35  |PLIERS, NEEDLENOSE 1 DR 1 9016D  [|-HYDR
< 36  |PLIERS, CHANNEL LOCK 1 DR 2 9016D | HYDR
7/ 37 |PLIERS, SAFETY WIRE 1 DR 2 9016D | HYDR
/38  |PLIERS, VICE GRIP 1 DR 2 9016D HYDR
<739 |ADAPTER, 1/4 DR TO 3/8 1 DR 3 9016D | HYDR w
40 |APEX, ASSORTED 8 PIECES 1 DR 3 9016D | HYDR
| <41 |APEX. HIGH TORQUE, SLOT 1/4 DR 2 DR 3 9016D | HYDR
~%2  |APEXHOLDER, 1/4 DR 1 DR 3 9016D HYDR
¢4 |EXTENSION. 1/4 DR X 2" 1 DR 3 9016D | HYDR w
/44 |EXTENSION, 1/4 DR X 6" 1 DR 3 9016D | HYDR w
45~ |RATCHET, 1/4 DR 1 DR 3 9016D | HYDR
< 46 |UNIVERSAL, 1/4 DR 1 DR 3 9016D | HYDR
/ 47 |SOCKET, 1/4DR X 122 1 DR 3 9016D | HYDR w
/ 48 |SOCKET, 1/4 DR X 7/16 1 DR 3 9016D | HYDR
/ 49 |SOCKET, 1/4 DR X 3/8 1 DR 3 9016D | HYDR
/50 [SOCKET, 174 DR X 11/32 1 DR3 9016D | HYDR

Contract F41689-97-C0509

Modifiggfion A00029

TE-;J £ 196




HYDR 9016A,C,D 8/16/99

5T SOCKET, 1/4 DR X 5/16 1 DR 3 9016D HYDR
% |WRENCH, COMBO, 3/8 1 DR 3 9016D HYDR
53 |WRENCH, COMBO, 5/16 1 DR 3 9016D HYDR
~54  |WRENCH. COMBO, 1/4" 1 DR 3 9016D HYDR
%5  |MAGNET 1 DR 4 9016D HYDR
/56 |MECHANICAL FINGERS 1 DR 4 916D | HYDR
/57 |COTTER KEY EXTRACTOR 1 DR 4 9016D HYDR
/ 58  |SCREWDRIVER, COMMON, 1" 1 DR 4 9016D | HYDR
~"59  |SCREWDRIVER, COMMON, 4" i DR 4 9016D | HYDR
/50  |SCREWDRIVER, COMMON, 10" 2 DR 4 9016D HYDR -
7 61 |SCREWDRIVER, PHILLIPS, #1, 3" 1 DR 4 9016D | HYDR
/62 |SCREWDRIVER, PHILLIPS, #2, 1" 1 DR 4 9016D HYDR
763 |SCREWDRIVER, PHILLIPS, #2, 4" 1 DR 4 9016D HYDR
64  |SCREWDRIVER, PHILLIPS, OFFSET 1 DR 4 9016D HYDR
%5  |SCRIBE 1 DR 4 9016D | HYDR
—%6 |WRENCH, OPEN, 1" X 15/16 1 DR 5 9016D | HYDR
~"67  |WRENCH. OPEN, 7/8 X 13/16 1 DR 5 9016D HYDR
68  |WRENCH, OPEN, 3/4 X 11/16 1 DR 5 9016D HYDR
69  |WRENCH, OPEN, OFFSET, 3/4 1 DR 5 9016D HYDR
70 '|WRENCH, OPEN, OFFSET, 11/16 1 DR 5 9016D HYDR
71  |WRENCH, COMBO, 1" 1 DR 5 9016D HYDR
12 WRENCH, COMBO, 15/16 1 DRSS 9016D HYDR
73 |WRENCH, COMBO, 7/8 ] DR 5 9016D HYDR
74  |WRENCH. COMBO, 13/16 1 DR 5 9016D HYDR
775 WRENCH. COMROQ, 3/4 1. DRS - 9016D HYDR
~76  |WRENCH, COMBO, 11/16 1 DR 5 9016D | HYDR
77 |WRENCH, COMBO, 5/8 1 DR 5 9016D HYDR
. <78 WRENCH. COMBO, 1/2 1 DR 5 9016D HYDR
~79  |WRENCH, COMBO, 7/16 1 DR 5 9016D HYDR
~8  |WRENCH, COMBO, 9/16 1 DR 5 9016D HYDR
81  |FLASHLIGHT 1 BOTTOM 9016D HYDR
/82 |HAMMER, BALL PEEN 1 BOTTOM 9016D HYDR
% [MSURING TAPE, 10’ 1 BOTTOM 9016D HYDR
<84 |MIRROR, INSPECTION 1 BOTTOM 9016D HYDR
85 WRENCH, CRESCENT, 6" 1 BOTTOM 9016D HYDR
/% |WRENCH, CRESCENT, 8" 1 BOTTOM 9016D HYDR,
~~ 87 - |WRENCH, CRESCENT, 12" 1 BOTTOM 9016D HYDR
<" 88 |FORD WRENCH 1 BOTTOM 9016D | HYDR
<89 |TOOL BOX 1 9016D HYDR

:\
¢
'

<

Ofe

¥
¥
:

; .
Contract F41689-97-C0509 Modjﬁggﬂ'@nzAOOOZQ . . TES# Iy?



LOX 9QO016E,F A2A 8/13/99
WARRANTY
’ ITEMNO [NOUN QTY| LOCATION | TOOLBOX | WORKCENTER ITEM
< 1 MEASURE., TAPE 6 FT 1 2 9016-E LOXS
./ 2 |MIRROR, INSPECTION 1 2 9016-E LOXS
73 °LIERS, CHANNEL LOCK 10 1 2 9016-E LOXS
4 PLIERS, DIAGONAL CUTTER 6" 1 2 9016-E LOXS
o5 PLIERS, DUCKBILL 1 2 9016-E LOXS
7 6 PLIERS, NEEDLENOSE 1 2 9016-E LOXS
7 PLIERS. SLIPJOINT 3" 1 2 9016-E LOXS
o 8 PLIERS, VISE GRIPS BES 1 2 9016-E LOXS ~
) PUNCH 15" 1 2 9016-E LOXS
710 |RULER, METAL 6" 1 2 9016-E LOXS
~ 11 |EXTRACTOR, COTTER PIN 1 3 9016-E LOXS
12 |SCREWDRIVER PHILLIPS  #21 172" 1 3 9016-E LOXS
13 [SCREWDRIVER, COMMON 4 1 3 9016-E - LOXS
<714 |SCREWDRIVER, COMMON 5" 1 3 9016-E LOXS
~ 15 |[SCREWDRIVER, COMMON 6" 1 3 9016-E LOXS
“ 16 SCREWDRIVER, COMMON RATCH 1 3 9016-E LOXS
SCREWDRIVER, COMMON

17 |W/STARTER 6" 1 3 9016-E LOXS
< 18 |SCREWDRIVER, PHILLIPS #1 3" 1 3 9016-E LOXS
/19 |SCREWDRIVER, PHILLIPS #24" 1 3 9016-E LOXS
«20 |SCREWDRIVER, PHILLIPS #27" W/STARTER| 1 3 9016-E LOXS
“ 21 SCREWDRIVER, PHILLIPS #011/2" 1 3 9016-E LOXS
~ 22 |SCREWDRIVER, PHILLIPS RATCHET 1 3 9016-E LOXS
/23 |SCREWDRIVER, R & P 4" 1 3 9016-E LOXS
< 24 SCREWDRIVER, R & P Liee 1 3 9016-E LOXS
725 SCREWDRIVER, RATCHET" 1 3 9016-E LOXS
26 . |SCREWDRIVER APEX 6 PIECES 1 3 9016-E LOXS
<27 |CROWSFOOT 12DRX1 1 BOTTOM 9016-E LOXS

728 |CROWSFOOT 12DRX11/8 1 BOTTOM 9016-E LOXS w
/29 |[CROWSFOOT 3/8DR X 1 3/4 1 BOTTOM 9016-E LOXS

730 |CROWSFOOT 3/8DRX2 1 BOTTOM 9016-E LOXS w
7 31 FLASHLIGHT 1 BOTTOM 9016-E LOXS
/32  |SOCKET,DEEP 3/8 DR X 13/16 1 BOTTOM 9016-E LOXS
~33 |WRENCH, ADJUSTABLE 4" 1 BOTTOM “9016-E LOXS
34 |WRENCH, ADJUSTABLE 6" 1 BOTTOM 9016-E LOXS
~35 |WRENCH, ADJUSTABLE 8" 1 BOTTOM 9016-E LOXS
36  |WRENCH, ADJUSTABLE 10" 1 BOTTOM 9016-E LOXS
7 37 |WRENCH, BOX 12X 9/16 1 BOTTOM " 9016-E LOXS
<38 |WRENCH, BOX 3/4X 78 1 BOTTOM 9016-E LOXS
739  |WRENCH, BOX 3/8 X 7716 1 BOTTOM 9016-E LOXS
740 |WRENCH, BOX 518X 11/16 1 BOTTOM 9016-E LOXS
~41 |WRENCH, BOX 15/16 X 1 1 BOTTOM 9016-E LOXS
42 |WRENCH, O/E 12X 916 1 BOTTOM 9016-E LOXS
~ 43 |WRENCH, O/E 1/4 X 9/32 1 BOTTOM 9016-E LOXS
44 |WRENCH, O/E 3/4 X 13/16 il BOTTOM 9016-E LOXS
~ 45  |WRENCH, O/E 3/8 X 7/16 2 BOTTOM 9016-E LOXS
~ 46 |WRENCH, O/E 5/83 X 11/16 1- BOTTOM 9016-E LOXS
/47 |WRENCH, O/E 3/16 X 7/32 1- BOTTOM 9016-E LOXS
748  |WRENCH, O/E 3/16 X 11732 1- BOTTOM 9016-E LOXS
749 |WRENCH, O/E M6 X172 1- BOTTOM 9016-E LOXS
7 50 |WRENCH. O/E 1X11/8 1- BOTTOM 9016-E LOXS
751 |WRENCH, O/E 7/8 X 15116 1- BOTTOM 9016-E LOXS
<52 |EXTENSION 3/8DRX 6" 1 LTDR 9016-E LOXS

‘ .8

Contract F41689-97-C0509 Mod1inggn1A90029 TE-5 ,ﬂv ’




8/13/99

; LOX 9016E,F A2A
HE - 1/4 DR X 3/8 1 LT DR 9016-E LOXS
| 754 - 1/ADRX 1/4 1 LT DR 9016-E LOXS
A5 1 LT DR 9016-E LOXS
. /56 . - 1/4DRX2" 1 LT DR 9016-E LOXS
57 |t A 1/4 DR X 6" 1 LT DR 9016-E LOXS
58 |E AON 3/8 DR X 3" 1 LT DR 9016-E LOXS
59 K - S 1 LT DR 9016-F LOXS
60 |PU..CH 8" 1 LTDR 9016-E LOXS
61  |PUNCH SET 10 PIECE 1 LT DR 9016-E LOXS
62  |RATCHET 1/4 DR 1 LT DR 9016-E LOXS
63 |RATCHET 3/8 DR 1 LT DR 9016-E LOXS
64 - |SOCKET 1/4 DR X 172 1 LT DR 9016-E LOXS
65 |SOCKET 1/4DR X 1/4 1 LTDR 9016-E LOXS
66  |SOCKET 1/4DR X 11/32 1 LTDR 9016-E LOXS
67 |SOCKET 1/4 DR X 3/16 1 LTDR 9016-E LOXS
68  |SOCKET 1/4DR X 3/8 1 LTDR 9016-E LOXS
69  |SOCKET 1/4 DR X 5/16 1 LTDR 9016-E LOXS
70 |SOCKET 1/4 DR X 7/16 1 LTDR 9016-E LOXS
71 |SOCKET 1/4 DR X 7/32 1 LT DR 9016-E LOXS
72 |SOCKET 1/4 DR X 9/32 1 LT DR 9016-E LOXS
73 [SOCKET 3/8DRX 122 1 LT DR 9016-E LOXS
74 [SOCKET 3/8DR X 11/16 1 LT DR 9016-E LOXS
75 . |SOCKET 3/8 DR X 3/4 1 . LTDR 9016-E LOXS
76  |SOCKET 3/8DR X 3/8 1 LTDR 9016-E LOXS
77 |SOCKET 3/8 DR X 5/8 1 LTDR 9016-E LOXS
78  [SOCKET 3/8DR X 7/16 1 LT DR 9016-E LOXS
79  [SOCKET 3/8DR X 9/16 1 LT DR 9016-E LOXS
80 |UNIVERSAL 1/4 DR 1 LT DR 9016-E LOXS
81 |ADAPTER 3/8DRX 172 1 LTDR 9016-E LOXS
82  |APAPTER 3/8DR X 1/4 1 LT DR 9016-E LOXS
83  |DRIVER HANDLE 1/4" 1 LT DR 9016-E LOXS
84 |TAP 15/8 1 LT DR 9016-E LOXS
85  |WRENCH, FORD 1 RT DR 9016-E LOXS
86 |WRENCH, CRESCENT 120 1 RT DR 9016-E LOXS
87 |WRENCH, CRESCENTBRA 10" 1 RT DR 9016-E - LOXS
88  |WRENCH, CRESCENT BRA 12" 1 RT DR 9016-E LOXS
89  |WRENCH, PIPE 6" 1 RT DR 9016-E LOXS
90 |WRENCH, PIPE 14 1 RT DR 9016-E LOXS
9]  |WRENCH. STRAP 1 RT DR 9016-E LOXS
92 |ADAPTER 12DRX 3/8 1 TOP SHELF 9016-E LOXS
€93 |BREAKER BAR 12 DR 1 TOP SHELF 9016-E LOXS
|7 94 |EXTENSION 12DRX 107 1 TOP SHELF 9016-E LOXS
95 ~ |EXTENSION 1/2DRX 5" 1 TOP SHELF 9016-E LOXS
< 96 |HAMMER, BALLPEEN $0Z 1 TOP SHELF 9016-E LOXS
<97 |HAMMER, BALLPEEN 120Z 1 TOP SHELF 9016-E LOXS
¢/ 98  |KNIFE, PUTTY 1 TOP SHELF 9016-E LOXS
799 |MALLET, RAWHIDE 1 TOP SHELF 9016-E LOXS
7100  |PLIERS, ANGLE NOSE 1 TOP SHELF 9016-E LOXS
77101 [SOCKET 12 DR X 15/16 1 TOP SHELF 9016-E LOXS
7102 |SPEEDHANDLE 1/4 DR 1 TOP SHELF 9016-E LOXS
103 |CABINET, TOOL ROLL ARQUND 1 9016-E LOXS
104 |LARGE FUNNEL . 1 TOPOFBOX |  9016-E LOXS

Contract F41689-97-C0509

7%

271/ Modlﬁcazn AOO%Ql s

TE-;)? ' /'/9




LOX 9016E,F A2A 8/13/99
WARRANTY
' ITEMNO NOUN QTY] LOCATION TOOLBOX | WORKCENTER ITEM

1 RULER, 6" 1 1 9016F LOXS
2 SCRIBE 1 1 9016F LOXS
3 TAPE, TEFLON 1 1 9016F LOXS
4 PLIERS, VISE GRIP 5" 1 2 9016F LOXS
5 PLIERS, VISE GRIP 7" 1 2 9016F LOXS
6 PLIERS, WIRE CUTTER 4" 1 2 9016F LOXS

7 RATCHET 1/4 DR 1 3 9016F - LOXS -
8 RATCHET 3/8 DR~ 1 3 9016F LOXS
9 SOCKET 1/4 DR X 1/4 1 3 9016F LOXS
10 SOCKET 1/4DR X 11/32 1 3 9016F LOXS
11 SOCKET 1/4 DR X 3/8 1 3 9016F LOXS
12 SOCKET 1/4 DR X 5/16 1 3 9016F LOXS
13 SOCKET 3/8DRX 12 1 3 9016F LOXS
14 SOCKET 3/8 DR X 3/4 1 3 9016F LOXS
15 SOCKET 3/8 DR X 5/8 1 3 9016F LOXS
16 SOCKET 3/8 DR X 7/16 1 3 9016F LOXS
17 SOCKET 3/8DR X 9/16 1 3 9016F LOXS
18 SOCKET, DEEP 1/4DR X 1/2 1 3 9016F LOXS
19 SOCKET, DEEP 1/4 DR X 1/4 1 3 9016F LOXS
20 SOCKET, DEEP 1/4 DR X 3/8 1 3 9016F LOXS
21 SOCKET, DEEP 1/4DR X 7/16 1 3 9016F LOXS
22 SOCKET, DEEP 3/8 DR X 3/8 1 3 9016F LOXS
23 SOCKET, DEEP 3/ DRX 7/16 1 3 9016F LOXS
24 PLIERS, DUCKBILL 8" 1 4 9016F LOXS
23 PLIERS, NEEDLENOSE 6" 1 4 9016F LOXS
26 PLIERS, WIRE CUTTER 6" 1 4 9016F LOXS
27 WRENCH, BOX 12X 7/16 1 5 9016F LOXS
28 WRENCH. BOX 3/8 X 5/16 1 5 9016F LOXS
29 WRENCH, O/E 3/8 X 5/16 1 5 9016F LOXS
30 WRENCH, BOX 7/16 X 3/8 1 5 9016F LOXS
31 WRENCH, O/E 3/8 X 11/32 1 5 9016F LOXS
-3 WRENCH, O/E 172X 7/16 1 5 9016F LOXS
33 WRENCH, O/E 5/16 X 1/4 1 5 9016F LOXS
34 APEX BIT HOLDER - 1/4 DR 1 6 9016F LOXS
35 BIT, APEX #1 1 6 -~ 9016F LOXS
36 BIT, APEX #2 1 6 9016F LOXS
37 BIT, APEX #3 1 6 9016F LOXS
38 EXTENSION 1/4 DR X 2" 1 6 9016F L1OXS
39 EXTENSION 1/4DRX 6" 1 ] 9016F LOXS
40 EXTENSION 3/8DRX 3" 1 6 9016F LOXS
41 EXTENSION 3/§ DR X 8" 1 6 9016F LOXS
42 KNIFE, POCKET 1 6 9016F LOXS
43 SCREWDRIVER COMMON .732X3" 1 6 9016F LOXS
44 SCREWDRIVER, COMMON 1/4X 4" 1 6 9016F LOXS
45 SCREWDRIVER, COMMON 3/8X8" 1 6 9016F LOXS
46 SCREWDRIVER, COMMON 7/32X 1 1/4" 1 6 9016F LOXS
47 SCREWDRIVER, PHILLIPS #1X3" 1 6 9016F LOXS
48 SCREWDRIVER, PHILLIPS #2X4" 1 6 9016F LOXS
49 SCREWDRIVER, PHILLIPS OFFSET PHIL #1 1 6 9016F LOXS
50 WRENCH, ALLEN SET 13 PIECE 1 6 9016F LOXS
51 PLIERS, CHANNEL LOCK 10" 1 7 9016F LOXS
52 WRENCH, CRESENT 6" 1 7 9016F LOXS
53 WRENCH, CRESENT 8" 1 7 9016F LOXS
54 ~ |WRENCH, O/E 1X15/16 1 7 9016F LOXS

Contract F41689-97-C0509

Modifisafipn00029

TE-5E .

S



8/13/99

LOX 9016E,F A2A
55 WRENCH, BOX 7/8 X 13/16 1 7 9016F LOXS
56 WRENCH, BOX 3/4X11/16 1 7 9016F LOXS
57 WRENCH. BOX 5/8 X 9/16 1 7 9016F LOXS
58 WRENCH, O/E 7/8 X 13/16 1 7 9016F LOXS
59 WRENCH, O/E 9/16 X 5/8 1 7 9016F LOXS
60 WRENCH, O/E 11/16 X 3/4 1 7 9016F LOXS
61 PUNCH, LEATHER SET 15 PIECE 1 TOP OF 9016E 9016F LOXS
62 GASKET CUTTERSET 10PIECE SPEARHEAD| 1 TOP OF 9016E 9016F LOXS
63 FINGERS. MECHANICAL 1 TOP SHELF 9016F LOXS
64 FLASHLIGHT 1 TOP SHELF 9016F LOXS
65 HAMMER, BALLPEEN 4 OZ 1 TOP SHELF 9016F LOXS
66 MIRROR. INSPECTION 1 TOP SHELF 9016F LOXS
67 WRENCH, FORD 1 TOP SHELF 9016F LOXS
68 WRENCH, PIPE 8" 1 TOP SHELF 9016F LOXS
69 WRENCH, PIPE - 10" 1 TOP SHELF 9016F LOXS
70 WRENCH, CRESCENT 10" 1 TOP SHELF 9016F LOXS
71 BOX, TOOL 1 9016F LOXS
72 LOCK 1 9016F LOXS

0o ‘r]. &m%ﬁ% 6%/

99 ,94)4/9 9 Franch bl —

Contract F41689-97-C0509

Modifiggjiop A00029

s 15Y




8/13/99

WELDING, 9016-H, 9020J
. WARRANTY
ITEM NO NOUN QTY LOCATION TOOLBOX W/C ITEM
-1 3/8 TO 1/4 ADAPTER 1 DR1 9016H WELD
_/ 2 ALLEN WRENCH SET, 9 PIECE 1 DR 1 9016H WELD
3 APEX HOLDER, 3/8 DR 1 DR 1 9016H WELD
-4 APEX, ASSORTED 20 DR 1 9016H WELD
/ 5 BIRD PROOFING TOOL (NEXALITE) 1 DR1 9016H WELD
6 CARPENTERS SQUARE 1 DR 1 9016H WELD
7 DIVIDER, 10" 1 DRI 9016H WELD
- 8 EXTENSION 3" 3/8 DR 1 DR 1 9016H WELD
-9 EXTENSION 6" 3/8 DR 1 DR 1 9016H WELD
= 10 PROTRACTOR LEVEL BUBBLE HD 1 DR 1 9016H WELD
11 LEVEL COMBOHD 1 DR 1 9016H WELD
12 RATCHET, 3/8 DR 1 DR ] 9016H WELD
13 RULE, STEEL, 6" 1 DR 1 9016H WELD
14 RULER, 12" 1 DR 1 9016H WELD
15 RULER. 36" 2 DR 1 9016H WELD
16 SCREWDRIVER, COMMON, 1" 1 DR1 9016H WELD
17 SCREWDRIVER, COMMON, 3" 1 DR1 9016H WELD
18 SCREWDRIVER, COMMON, 6" 2 DR 1 9016H WELD 1w
19 SCREWDRIVER, COMMON, 7 1/2" 1 DR1 9016H WELD
20 SCREWDRIVER, COMMON, 8" 1 DR1 9016H WELD
21 SCREWDRIVER, COMMON, 9 1/2" 1 DR 1 9016H WELD
22 SCREWDRIVER, PHILLIPS, #1, 1" 1 DR 1 9016H WELD
23 SCREWDRIVER, PHILLIPS, #1, 3" 1 DR ] 9016H WELD
24 SCREWDRIVER, PHILLIPS, #2,1 1/2" 1 DR 1 90164 WELD
25 SCREWDRIVER, PHILLIPS, #2, 4" 2 DR 1 9016H WELD
26 SCREWDRIVER, PHILLIPS, #2, 6" 1 DR 1 9016H WELD
27 SCREWDRIVER, PHILLIPS, #3, 6" 1 DR 1 9016H WELD
28 SCRIBE 1 DR 1 9016H WELD
29 SOCKET SET, 14 PIECE 1 DR 1 9016H WELD
30 SOCKET, 1/2 X 3/8 DR 1 DR 1 9016H WELD
31 SOCKET, 11/16 X 3/8 DR 1 DR 1 9016H WELD
32 SOCKET. 13/16 X 3/8 DR 1 DR1 9016H WELD
33 SOCKET. 3/4 X 3/8 DR 1 DR 1 9016H WELD
34 SOCKET, 5/8 X 3/8 DR 1 DR 1 9016H WELD
35 SOCKET, 7/8 X 3/8 DR 1 DR 1 9016H WELD
36 SOCKET, 946 X 3/8 DR 1 DR 1 9016H WELD
37 SPEED HANDLE, 3/8" DR 1 DR 1 9016H WELD
. 38 SQUARE, CENTER HD 1 DR 1 9016H WELD
39 TAPE MSURE, 25' 1 DR 1 9016H WELD
40 TAPE MSURE, ¢' 1 DR 1 9016H WELD
/ﬁl WRENCH, COMBO SET, 10 PIECE 1 DR 1 9016H WELD
42 DIVIDER, 5" 1 DR1 9016H WELD
43 CURRICULAR SAW, 2" 1 DR2 . 9016H WELD
44 DIE GRINDER 1 DR2 9016H WELD
45 DIE GRINDER CUTTING ARBOR 1 DR 2 9016H WELD
46 DIE GRINDER SANDING ARBOR 1 DR 2 9016H WELD
47 |DIE GRINDER WRENCHES 2 DR2 9016H WELD
48 HACKSAW 2 DR2 9016H WELD
49  |HOLE SAW SET, 10 PIECE 1 DR2 9016H WELD
50 -JKNIFE, POCKET 1 DR2 9016H WELD
" 51 MAGNET 1 DR 2 9016H WELD
52 MECHANICAL FINGERS 1 DR2 9016H WELD
53 MIRROR, INSPECTION 1 DR 2. 9016H WELD
54 IMIRROR, SMALL 1 DR2 9016H WELD |
#
TE-5£"

Contract F41689-97-C0509

Modiﬁga’é)r‘\ A00029

(53




WELDING, 9016-H, 9020J

8/13/99

55 SAW BLADE TOOL 1 DR 2 9016H WELD

56 SCISSORS, 5" 1 DR 2 9016H | WELD

57 SCISSORS, 8" § DR 2 9016H WELD
58 SNIPS, AVIATION, LT HAND 1 DR 2 9016H WELD

59 SNIPS, AVIATION, RT HAND 2 DR 2 9016H WELD

60 SNIPS, AVIATION, STRAIGHT 1 DR 2 9016H WELD
61 SNIPS, BULLDOG, LARGE 1 DR2 - 9016H WELD

62 BUCKING BAR, RIVET 4 DR 3 9016H WELD

63 CHISEL. FLAT, 4" 1- DR3 9016H WELD
64 CHISEL, FLAT, 6" 2. DR3 9016H WELD
65 CHISEL, ROUND, BRASS, LARGE 1. DR 3 9016H WELD
66 CHISEL, WOOD 1 1/2" 1 DR 3 9016H WELD

67 CHISEL, WOOD 1/4" 1: DR 3 9016H WELD

68 FILE SET, 13 PIECE 1. DR 3 9016H WELD

69 FILE SET, 15 PIECE 1, DR 3 9016H WELD

70 FILE, SET BOX, 14 PIECE 1 DR 3 9016H WELD

71 HAMMER, BALL PEEN, 16 OZ 1v. DR 3 9016H WELD

72 HAMMER, BALL PEEN, 2 OZ 1 - DR 3 9016H WELD

73 HAMMER, BALL PEEN, 32 OZ I-- DR 3 9016H WELD

74 HAMMER, BALL PEEN, 8 OZ 1, DR 3 9016H WELD

75 HAMMER, CLAW 1 DR 3 9016H WELD

76 HAMMER, RIVETING 1 DR 3 9016H WELD

77 . |KNIFE, PUTTY 11" X 3" 1< DR 3 9016H WELD

78 KNIFE, PUTTY 7X 1 1/4" L DR 3 9016H WELD

79 LETTER SET 1/4", 30 PIECE t DR 3 9016H WELD

80 MALLET, LTHER, 32 OZ 1 DR 3 9016H WELD

81 MALLET, RUBBER, 2 OZ I: DR 3 9016H WELD

82 MALLET, RUBBER, 32 OZ 1 DR 3 9016H WELD

83 MALLET, RUBBER, 6 OZ 1 DR 3 9016H WELD

84 NUMBER SET 1/4", 11 PIECE I DR 3 9016H WELD

85 PUNCH, AUTO CENTER 4 1/2" 1 DR 3 9016H WELD

86 PUNGH, AUTO CENTER 5 1/2" 1 DR 3 9016H WELD

87 PUNCH, CARR FASTENERS 5 DR 3 9016H WELD

88 PUNCH, CENTER 4 DR 3 9016H WELD

89 PUNCH, JR. HAND KIT, 17 PIECE I3 DR 3 9016H WELD

90 PUNCH. PIN SET, 8 PIECE 1 DR 3 9016H WELD

/ 91 DOUBLE FLARING TOOL KIT 10 PIECES j 2. DR 4 9016H WELD
/92 FILE CLEANER 1= DR 4 9016H WELD
/ 93 FILE HANDLES 3¢ DR 4 9016H WELD
A4 FILE, FLAT, MULTI-CUT, 10" [ DR 4 9016H WELD
95 FILE, HALF ROUND, 12" i~ DR 4 9016H WELD
—96 FILE, HALF ROUND, 14 12" 1° DR 4 9016H WELD
/97 FILE, MULTI-CUT FLAT, 16" 1+ DR 4 9016H WELD
-~ 98 FILE, ROTARY 6+ DR 4 9016H WELD
) FILE, ROUND, 12" . 1, DR 4 . 9016H WELD
100 |FLARING AND SWAGING SET, 9 PIECE 1, DR 4 9016H WELD
/101, |ROLLAIR FLARING TOOL SET, 3 PIECE 1, DR 4 9016H WELD
.~102  |STONE DRESSER s DR 4 9016H WELD
_¥03  |TUBE CUTTERS 2. DR 4 9016H WELD
_404  |TUBING BEND 1/2 L- DR 4 90161 WELD
~ 105  |TUBING BEND 1/4 b~ DR 4 9016H WELD
106, |TUBING BEND 3/8 1- DR 4 9016H WELD
107 |TUBING BENDING HANDLES 3. DR 4 9016H WELD
~108  |TUBING KIT, 4 PIECE ke DR 4 9016H WELD
_-09 |WIRE BRUSH T DR 4 9016H WELD
WRENCH, CRESCENT, 10" 2 DR 4 9016H WELD

110

Contract F41689-97-C0509

Modifiggfio A00029

TE-SPE- Nre I




WELDING, 9016-H, 9020J

8/13/99

Contract F41689-97-C0509

Modi&g&@%AOOOZ‘Q

AT WRENCH, CRESCENT, 4" 1- DR 4 9016H WELD
12 [WRENCH, CRESCENT, 6" 2. DR 4 9016H WELD
113 |WRENCH, CRESCENT, 8" 1~ DR 4 9016H WELD
114  |BIT, DRILL LT HAND, 6 PIECE 1 DR 5 9016H WELD
~115  |BIT, DRILL SET, 30 PIECE 2 DR S 9016H WELD
~116  |BITS, ASSORTED DRILL SET, 61 PIECE 1 DR 5 9016H WELD
| 7117 |BITS, COUNTERSINK 6 DR 5 9016H WELD
27118 |BLOWER, AIR 1 DR S5 9016H WELD
~119  |CHISEL, PNEUMATIC 1 DRS 9016H WELD
120 |CHUCK, DRILL ANGLE ATTACH. 2 DR 5 9016H WELD
_~121  |DRILL CHUCK KEY 2 DR 5 9016H WELD
<122 |DRILL PNEUMATIC STRAIGHT 1 DR S 9016H WELD
~123  |DRILL, 90 DEG. ANGLE PNEUMATIC 1 DR 5 9016H WELD
/124 |DRILL, BATTERY PORTABLE, 3/8 DR 1 DR 5 9016H WELD
2125~ |DRILL, HAND KNOB 1 DR 5 9016H WELD
126 |DRILL, HAND, 3/8 DR 1 DR 5 9016H WELD
/127 |DRILL, PNEUMATIC, 90 DEGREE 1 DR § 9016H WELD
328  |HOLDER COUNTERSINK 1 DR 5 9016H WELD
¢ J29 |HOLEFINDER 4 DR 5 9016H WELD
/130 JIMPACT WRENCH 2 DR 5 9016H WELD
~ 131  |PNEUMATIC DRILL 45 DEGREE 1 DR 5 9016H WELD
/132 |RIVET GUN AUTOMATIC 1 DR 5 9016H WELD
.~133.  |RIVET HOLDER 3 DR 5 9016H WELD
134  |RIVETER, HAND 1 DR 5 9016H WELD
/ RIVETER, PNEUMATIC ADAPTERS (1 EA
135  |LOCAL MANUFACTURED) 9 DR 5 9016H WELD
/7 136 |SCREW EXTRACTOR SET, 6 PIECE 1 DR 5 9016H WELD
137 |SNIPS, RIVET CUTTER, LARGE 1 DR 5 9016H WELD
—-138 |WRENCH, HANDLE-IMPACT. LOCAL M 1 DR 5 9016H WELD
139 |ALLEN RIVNUT WRENCH 1 DR 6 9016H WELD
140  |ALLEN WRENCH FOR RIVET TOOL '3 DR 6 9016H WELD
141 |Cc CLAMP . 4 DR 6 9016H WELD
142 |[CLECO FASTENERS, 29 PIECE 1 DR 6 9016H WELD
/143 |DIKES, 6" v DR 6 9016H WELD
144 |DIKES, 712" 1. DR 6 9016H WELD
~"145  |PLIERS, ADJUSTABLE JOINT, 6" L DR 6 9016H WELD
~146  |PLIERS, CAMLOCK 1, DR 6 9016H WELD
147  |PLIERS, CLECO, 7" 1 DR 6 9016H WELD
_148  [PLIERS, NEEDLENOSE b DR 6 9016H WELD
149  |PLIERS, VISE GRIP, "C* CLAMP 7 DR 6 9016H WELD
/150 |PLIERS, WATER PUMP 6 172" I DR 6 9016H WELD
151  |PLIERS, WATER PUMP 8" 1 DR 6 9016H WELD
./152  |RIVNUT FASTENERS TOOL KIT 3 PIECES 2 DR 6 9016H WELD
/153 |SCREW EXTRACTOR KIT, 26 PIECE 1 DR 6 9016H WELD
_A54  |TAP & DIE SET, 41 PIECE i DR 6 . S016H WELD
. A55  |TAP AND DIE SET, 44 PIECE 1 DR 6 9016H WELD
/156  |TAP EXTRACTOR SET 17 PIECE 1 DR 6 9016H WELD
. 57 |TAPHANDLE 1 DR 6 9016H WELD
158  |VISE GRIPS, 10" 2 DR 6 9016H WELD
158 |VISE GRIPS, 5" 1 DR 6 9016H WELD
160  |VISE GRIPS, 7" 1 DR 6 9016H WELD
~161  |VISE GRIPS, SHEET METAL 2 DR 6 9016H WELD
162 |WIRE END CUTTERS, 6 12" 1 DR 6 9016H WELD
..~163  |PLIERS, ADJUSTABLE JOINT, 7" 1 DR 6 9016H WELD
~~164 |6 FOLDING RULE 1 DR 7 9016H WELD
165 |AWL SCRATCH 1 DR 7 9016H WELD




WELDING, 9016-H, 9020J

8/13/99

VA
66 [BEVEL SQUARE 1 DR 7 9016H WELD
/167 |BLOCK PLANE 6" 1 DR 7 9016H WELD
168 |CHISEL WOOD CUTTING 1 112 1 DR 7 9016H WELD
169 |CHISEL WOOD CUTTING 1 1/4" 1 DR 7 9016H WELD
170 |CHISEL WOOD CUTTING 1" 1 DR 7 9016H WELD
171 |CHISEL WOOD CUTTING 172" 1 DR 7 9016H WELD
172 |CHISEL WOOD CUTTING 1/4" 1 DR 7 9016H WELD
173 |CHISEL WOOD CUTTING 2" 1 DR 7 9016H WELD
174 |CHISEL WOOD CUTTING 3/4" 1 DR7 " 9016H WELD
175 [CHISEL WOOD CUTTING 3/8" . 1 DR 7 9016H WELD
176 |CHISEL WOOD CUTTING 5/8" 1 DR7. 9016H WELD
177 |COMBINATION SCRAPER BAR 1 DR 7 9016H WELD
178 |COPING SAW 1 DR 7 9016H WELD
/119 . |HAND SAW 24" 10 PT 1 DR 7 9016H WELD
/)80 |HAND SAW 26" 8 PT 1 DR 7 9016H WELD
/131 |JACK PLANE 14" 1 DR 7 9016H WELD
182 |[KEYHOLE SAW 10" WOOD CUT 1 DR 7 9016H WELD
183 |NAIL SET 1/16" 1 DR 7 9016H WELD
184 |NAIL SET 1/32" 1 DR 7 9016H WELD
185 [NAIL SET 1/8" 1 DR 7 9016H WELD
186 [NAIL SET 3/32" 1 DR 7 9016H WELD
187 |[SCREWDRIVER, RATCHET SPIRAL 1 DR 7 9016H WELD
188 [TWIST DRILL GAGE 1 DR 7 9016H WELD
189 [WRECKING BAR 12" 1 DR 7 9016H WELD
190 [1/2 COUNTERSINK, ROSE PATT 1 DR 8 9016H WELD
191 [BIT AUGER 1" 1 DR 8 9016H WELD
192 |BIT AUGER 1/2", 1 DR 8 9016H WELD
193 [BIT AUGER 1/4" 1 DR 8 9016H WELD
194 |BIT AUGER 11/16" 1 DR § 9016H WELD
195 |BIT AUGER 13/16" 1 DR 8 9016H WELD
196 [BIT AUGER 15/16" 1 DR 8 9016H WELD
197 |BIT AUGER 3/4" 1 DR 8 9016H WELD
198 |BIT AUGER 3/8" 1 DR 8 9016H WELD
199 [BIT AUGER 5/16" 1 DR 8 9016H WELD
200  |BIT AUGER 5/8” 1 DR 8 9016H WELD
201 [BIT AUGER 7/16" 1 DR 8 9016H WELD
202 |BIT AUGER 7/8" 1 DR 8 9016H WELD
203 |BIT AUGER 9/16" 1 DR 8 9016H WELD
204 |BIT EXPANDS 7/8" - 3" W ¥Cs 1 DR 8 S016H WELD
205 |BIT, BRACE, RATCHET 1 DR 8 9016H WELD
206 |HAMMER, CARP FINISH 1 DR 8 9016H WELD
207 |HAMMER, TACK MAGNET 8§ OZ 1 DR 8 5016H WELD
208  [HAND RASP 12" 1 DR 8 9016H WELD
209 |COMPOSITE KIT 90 PIECES 1 SH 10 9016H WELD
210 |ORBITAL JIG SAW 4 PIECE 1 SH 10 . 9016H WELD
211 [DRILL, ELECTRIC 4 PIECE 1 SH 11 9016H WELD
212 |RVK-14A TOOL KIT, 9 PIECE 1 SH 11 9016H WELD
213 |TOOL SET, TUBE, 28 PIECE -1 SH 11 9016H WELD
214  |TUBE BENDERKIT, 16 PIECE 1 SH 11 9016H WELD
215 |TUBE TOOL KIT, 39 PIECE SWAGING 1 SH 11 5016H WELD'
216  |BATTERY CHARGER N.WALL 2 SH6 9016H WELD
217 |BDING TOOL KIT, 11 PIECE 1 SH9 9016H WELD
218 |DRILL CORDLESS DEWALT 3 PIECE 1 SH9 9016H WELD
219 |[EXTENTION CORD 1 SH9 9016H WELD
220 |JACK STAND, 5 TON 1 SH9 9016H WELD

Contract F41689-97-C0509

Modifieggign A00029

o, ~ A58




WELDING, 9016-H, 9020J

8/13/99

GROMMIT INSTALLATION TOOL (LOCALLY
221 MANUFACTURED TOOL) 2 DR 6 9016H WELD
222 RECIPROCATING SAW PNEUMATIC 1 DR 8 9016H WELD
223 PORTABLE BAND SAW 2 PIECES 1 SH 10 9016H WELD
224 AIR HOSE ADAPTER . 1 SH9 9016H WELD
225 RECIPROCATING SAW ELECTRIC 3 PIECES 1 SH9 9016H WELD
226 LOCK 1 9016H WELD
227 TOOL BOXES 2 |. 9016H WELD
228 CHIPPING HAMMER 1 WELD ROOM 9016H WELD
229 WIRE BRUSH 1 WELD ROOM 9016H WELD

20 St el f?

ol FelrSs—

‘Contract F41689-97-C0509

Modif;;g&grsAOOOZQ

wse = /56




BATTERY 9018A,B, AND D 8/13/99
_ WARRANTY
ITEMNO [NOUN QTY | LOCATION | TOOLBOX | w/C ITEM

1 |ADAPTER, 3/8 DR TO 1/4 1 TRAY 90184 | BATT

2 |APEX, ASSORTED 12 PIECES 1 TRAY 9018A | BATT

3 |APEX, HI TORQUE, SLOT 1/4 DR 3 TRAY 90184 | BATT

4 " |APEX HOLDER, 1/4 DR 1 TRAY 90I18A | BATT

5 |EXTENSION, I/4 DR X 2" 1 TRAY 9018A | BAIT

6 |EXTENSION, 1/4 DR X 6" 1 | TRAY 90i8A | BAIT

7 |NUT DRIVER, 1/4 DR 1 TRAY 9018A | BAIT -
8 |POCKET KNIFE 1 TRAY 9018A | BATT

9 |SCREWDRIVER, COMMON, 1/3 X 2" 1 TRAY 9018A | BATT

10 [SCREWDRIVER, COMMON, 1/8 X 6" 1 TRAY 9018A | BATT W
11 [SCREWDRIVER, COMMON, 3/16 X 1 172" 1 TRAY 9018A | BATT

12 |SOCKET. 1/4 X 5/32 1 TRAY 9018A | BATT

13 |SCREWDRIVER, COMMON, 174 X 3" 1 TRAY 9013A | BATT

14 |SCREWDRIVER, COMMON, 5/16 X 4" 1 TRAY 9018A | BATT

15 |SCREWDRIVER, PHILLIPS, #1 X 3" 1 TRAY 9018A | BATT

16 |SCREWDRIVER, PHILLIPS, #2 X 1 172" 1 TRAY 9018A | BATT

17 |SCREWDRIVER, PHILLIPS, #2 X 4" 1 TRAY 9018A | BATT

13 |PLIERS. DUCKBILL, 8" i TRAY 9018A | BATT

19 |PLIERS, NEEDLE NOSE 6" 1 TRAY 9018A | BAIT
20 |WRENCH, CRESCENT, 6" 1 TRAY 9018A | BATT
21 |DIKES, 6" 1 TRAY 9018A | BATT
22 |WRENCH, SET 10PIECE 1 TRAY 9018A | BATT W
23 |UNIVERSAL, 1/4 DR ] TRAY 9018A | BATT
24 |SOCKET, /4 DR X 1/8 ] TRAY 9018A | BATT W
25 |SOCKET, 1/4 DR X 3/16 1 TRAY 9018A | BATT
26 |SOCKET, 1/4 DR X 7/32 1 TRAY 9018A | BATT
27 |SOCKET, I/4DR X 1/4 1 TRAY 9018A | BATT
28 [SOCKET, 174 DR X 9/32 1 TRAY S018A | BATT
29 [SOCKET. 1/4 DR X 5/16 1 TRAY 9018A | BATT
30 |SOCKET, 1/4 DR X 11/32 1 TRAY 9018A | BATT
31 |SOCKET, 1/4 DR X 3/8 1 TRAY 9018A | BATT
32 |SOCKET, /4 DR X 7/16 1 TRAY 9018A | BATT
33 |SOCKET, 1/4DR X 172 1 TRAY 9018A | BATT
34 |SOCKET, I/ADR X 9/16 1 TRAY 9018A | BATT
35  |RATCHET, 1/4 DR 1 TRAY ~9018A | BATT
36 |SOCKET, SEMI DEEP 1/4 DR 3/16 1 TRAY 90184 | BATT W
37  |SOCKET, SEMI DEEF 1/4 DR 7/32 1 TRAY 90184 | BATT W
38 |SOCKET, SEMI DEEP 1/4 DR 1/4 i TRAY 90184 | BATT W
39 |SOCKET, SEMI DEEP 1/4 DR 9/32 ] TRAY 9018A | BAIT W
40 |SOCKET, SEMI DEEP 1/4 DR 5/16 1 TRAY 9018A | BATT W
41 [SOCKET, SEMI DEEP 1/4 DR 11/32 1 TRAY 9018A | BATT W
42 |SOCKET, SEMI DEEP 1/4 DR 3/8 1 TRAY 9018A | BATT W
43 |SOCKET, SEMi DEEP 1/4 DR 7/16 1 TRAY 90184 | BATT W
44 |SOCKET, SEMI DEEP 1/4 DR 172 1 TRAY 9018A | BATT "W
45 - |SOCKET, SEMI DEEP 1/4 DR 9/16 1 TRAY 90184 | BATT W
46 |CABLE 1 | BOTTOM 9018A | BATT '
47 |FLASHLIGHT 1 | BOTTOM 9018A | BATT W
48 |METER, W2 LDS 1T | BOTTOM 9018A | BATT

49 |TESTS LDS, (3 CLIPS, 10 WIRES), 14 PIECE 1 | BOTTOM 9018A | BATT

50 |PLIERS, COMMON, 6" 1 | BOTIOM 9018A | BATT

51 |SCREWDRIVER, COMMON, 5/16 X 6" 1 | BOTIOM 9018A | BATT

52 |SCREW STARTER 1 | BOTIOM 90184 | BATT W
53 |ALLEN WRENCH SET, 16 PIECE 1 | BOTTOM 9018A | BATT W
54 |PLIERS, CHANNEL LOCK, 10" 1 | BOTTOM Q018A | BATT

4
Contract F41689-97-C0509 TE-5& »

Modifigggion A00029

V /ot



BATTERY 9018A,B, AND D 8/13/99
55 |WRENCH, OPEN, 112 X 7/16 1 BOTTOM 9018A | BATT
56 __|WRENCH, OPEN, 7/16 X 3/8 1 BOTTOM 90I8A | BATT
y 57 |CRIMPING PLIERS 1 BOTTOM 9018A | BATT
58 |WIRE STRIPPERS 1 BOTTOM 9018A | BATT
59 |PLIERS, VICE GRIP, 7" ] BOTTOM 9018A | BATT
60 JGROUND PLUG, M83413/d-1 1 BOTTOM 90184 | BATT
61  [SPEED HANDLE, 3/3 DR 1 BOTTOM 90184 | BATT
62 [Lock 1. BOX 90184 | BATT
63 |TOOLBOX 1 ‘ 9018A | BATT -

N
¥
5
Y

(e

Contract F41689-97-C0509 Modifisgjgma00029 | EsE= N 4




BATTERY 9018A.B, AND D

8/13/99
WARRANTY
ITEM NO NOUN QTY | LOCATION | TOOLBOX | wiC ITEM
" |ADAPTER, /4 DR TO 3/8 1 TRAY 90188 BATT W
2 |ADAPTER, 3/8 DR TO 1/4 1 TRAY 9018B BATT W
3 APEX, ASSORTED 13 PIECES 1 TRAY 9018B BATT
A APEX, HI TORQUE, SLOT 1/4 DR 3 TRAY 9018B BATT
5 APEX HOLDER, 1/4 DR 1 TRAY 9018B BATT
z3 EXTENSION, 1/4 DR X 2" 1 TRAY 9018B BATT
A EXTENSION, 1/4 DR X 6" 1 TRAY 9018B BATT -
A NUT DRIVER, 1/4 DR 1 TRAY 9018B BATT
9 POCKET KNIFE 1 TRAY 9018B BATT
10 SCREWDRIVER, COMMON, 1/8 X 2" 1 TRAY 9018B BATT
Al SCREWDRIVER, COMMON, 1/8 X 6" 1 TRAY 9018B BATT w
/12 SCREWDRIVER, COMMON, 3/16 X 1 1/2" 1 TRAY 90188 BATT
A3 SCREWDRIVER, COMMON, 7/32 X 3" 1 TRAY 9018B BATT W
714 SCREWDRIVER, COMMON, 1/4 X 4" 1 TRAY 9018B BATT
15 SCREWDRIVER, COMMON, 5/16 X 6" 1 TRAY 9018B BATT
16 SCREWDRIVER, PHILLIPS, #1 X 3" 1 TRAY 9018B BATT
A1 SCREWDRIVER, PHILLIPS, #2 X 1 1/2" 1 TRAY 9018B BATT
18 SCREWDRIVER, PHILLIPS, #2 X 4" 1 TRAY 9018B BATT
19 SCREW STARTER 1 TRAY 9018B BATT W
20 ALLEN WRENCH SET, 16 PIECE 1 TRAY 9018B BATT W
21 WRENCH, CRESCENT, 6" 1 TRAY 9018B BATT
2 WRENCH, OPEN, 172 X 7/16 1 TRAY 90188 BATT
723 WRENCH, OPEN, 7/16 X 3/8 1 TRAY 90188 BATT
724 WRENCH,SET 10PIECE 1 TRAY 9018B BATT W
<25 UNIVERSAL, 1/4 DR 1 TRAY 9018B BATT
/26 SOCKET, 1/4 DR X 1/8 1 TRAY 9018B BATT W
27 SOCKET, 1/4 DR X 3/16 1 TRAY 9018B BATT
<28 |SOCKET, 174 DR X 7132 1 TRAY 9018B BATT
<29 SOCKET, 1/4 DR X 1/4 1 TRAY 9018B BATT
< 30 SOCKET, 1/4 DR X 9/32 1 TRAY 9018B BATT
7 31 SOCKET, 1/4 DR X 5/16 1 TRAY 9018B BATT
7 32 SOCKET, 1/4 DR X 11/32 1 TRAY 9018B BATT
< 33 SOCKET, 1/4 DR X 3/8 1 TRAY 9018B BATT
7 34 SOCKET, 1/4 DR X 7/16 1 TRAY 9018B BATT
735 SOCKET, 174 DR X 1/2 1 TRAY 9018B BATT
736 SOCKET, 3/ DR X 9/16 1 TRAY 9018B BATT
<37 SOCKET, 1/4 DR X 5/32 1 TRAY 9018B BATT
~38 RATCHET, 1/4 DR 1 TRAY 90188 BATT W
39 SOCKET, SEMI DEEP 1/4 DR 3/16 1 TRAY 9018B BATT W
40 SOCKET, SEMI DEEP 1/4 DR 7/32 1 TRAY 90188 BATT w
7 41 SOCKET, SEMI DEEP 1/4 DR 1/4 1 TRAY . 9018B BATT w
C A2 SOCKET, SEMI DEEP 1/4 DR 9/32 1 TRAY 9018B BATT W
7 43 SOCKET, SEMI DEEP 1/4 DR 5/16 1 TRAY 9018B BATT W
744 SOCKET, SEMI DEEP 1/4 DR 11/32 1 TRAY 901388 BATT W
745 SOCKET, SEMI DEEP 1/4 DR 3/8 1 TRAY 9018B BATT w
7 46 SOCKET, SEMI DEEP 1/4 DR 7/16 1 TRAY 9018B BATT w
47 SOCKET, SEMI DEEP 1/4 DR 172 1 TRAY 9018B BATT w
/48 SOCKET, SEMI DEEP 1/4 DR 9/16 1 TRAY 9018B BATT W
/49 |CABLE 1 BOTTOM 9018B BATT
750 FLASHLIGHT 1 BOTTOM 9018B BATT w
51 METER, W72 LDS 1 BOTTOM 9018B BATT
52 TESTS LDS, (3 CLIPS, 6 WIRES), 10 PIECE 1 BOTTOM 9018B BATT
<753 . |PLIERS, COMMON, 6" 1 BOTTOM 9018B BATT
54 PLIERS, DUCKBILL, 8" 1 BOTTOM 9018B BATT
+
Contract F41689-97-C0509 Modifpgggpleooz_Q TE-5SE w» / { "




BATTERY 9018A.5, AND D

8/13/99
¢~ 55 |PLIERS, NEEDLENOSE, 6" 1 | BOTTOM 9018B BATT
<56 PLIERS, CHANNEL LOCK, 10" 1 BOTTOM 9018B BATT
57 DIKES, 6" 1 BOTTOM 9018B BATT
.~~~ 58  [CRIMPING PLIERS 1 BOTTOM 9018B BATT
) <59 WIRE STRIPPERS 1 BOTTOM 9018B BATT
60 PLIERS, VICE GRIP, 7 1 BOTTOM 9018B BATT
61 GROUND PLUG, M83413/4-1 1 BOTTOM 9018B BATT
62 SPEED HANDLE, 3/8 DR 1 BOTTOM 9018B BATT
63 LOCK 1 BOX" 9018B BATT

64 |TOOLBOX 1 9018B | BATT =

D (g St a7 <ﬂ§/
A
2737,/79 Fran It —
\
/.
Contract F41689-97-C0509 ModifjsagenpA 00029 TESE. - I ‘ o




BATTERY 9018A,B, AND D 8/13/99
WARRANTY
ITEM NO NOUN QTY ] LOCATION | TOOLBOX | w/C ITEM
1 APEX HOLDER, 3/8 DR W/ APEX 1 1 9018D BATT
2 APEX HOLDER, 1/4 DR W/ APEX 1 1 9018D BATT
3 EXTENSION, 1/4 DR X 3" 1 1 9018D BATT
4 MECHANICAL FINGERS 1 1 9018D BATT
5 HEMOSTATS, 5" 1 1 9018D BATT
6 METER, FLUKE 27FM W/LDS 3 PIECES 1 1 9018D BATT
7 RATCHET, 1/4 DR 1 1 9018D BATT -
8 SCREWDRIVER, COMMON, 3" 1 1 9018D BATT
9 SCREWDRIVER, COMMON, 4" 1 1 9018D BATT
10 SCREWDRIVER, PHILLIPS, #1, 3" 1 1 9018D BATT
11 SCREWDRIVER, PHILLIPS, #2, 4" 1 1 9018D BATT
12 SOCKET. 1/4 DR X 3/16 1 1 9018D BATT
13 SOCKET. 1/4 DR X 7/32 1 1 9018D BATT
14 SOCKET, 1/4 DR X 1/4 1 1 9018D BATT
15 SOCKET, 1/4 DR X 9/32 1 1 9018D BATT
16 SOCKET, 1/4 DR X 5/16 1 1 9018D BATT
17 SOCKET, 1/4 DR X 11/32 1 1 9018D BATT
18 SOCKET, 1/4 DR X 3/8 1 1 9018D BATT
19 SOCKET, 1/4 DR X 7/16 1 1 9018D BATT
20 SOCKET, 1/4 DR X 1/2 1 1 9018D BATT
21 . |SPEED HANDLE, 3/8 DR 1 1 9018D BATT
22 NUT DRIVER, 1/4 DR 1 1 9018D BATT w
23 UNIVERSAL, 1/4 DR 1 1 9018D BATT
24 WRENCH, CRESCENT, 6" 1 1 9018D BATT
25 WRENCH, TORQUE, 1/4 DR, 5-35 IN LBS 1 1 9018D BATT w
26 WRENCH, TORQUE, 1/4 DR, 5-50 IN LBS 1 1 9018D BATT
27 CELL PULLER, 10/32 1 1 9018D BATT
28 CELL PULLER, 8/32 1 1 9018D BATT
29 CELL PULLER, STRAP 1 1 9018D BATT
30 SOCKET, DEEP, 3/8 DR X 3/8 1 1 9018D BATT
31 SOCKET, DEEP, 3/8 DR X 1/2 1 2 9018D BATT
32 SOCKET, DEEP, 3/8 DR X 9/16 1 2 9018D BATT
33 SOCKET, DEEP, 3/ DR X 11/16 1 2 9018D BATT
34 SOCKET. DEEP, 3/8 DR X 5/8 1 2 9018D BATT
35 SOCKET, DEEP, 3/8 DR X 3/4 1 2 © 9018D BATT
36 SOCKET. DEEP, 3/8 DR X 13/16 1 2 9018D BATT
37 ADAPTER, 1/4 DR TO 3/8 1 ‘2 9018D BATT
38 ADAPTER, 3/8 DR TO 1/4 1 2 9018D BATT
39 EXTENSION, 3/8 DR X 3" 1 2 9018D BATT
40 EXTENSION, 3/3DR X 6" 1 2 9018D BATT
41 EXTENSION, 3/§ DR X 10" 1 2 9018D BATT
42 RATCHET, 3/8 DR 1 2 9018D BATT
43 UNIVERSAL, 3/8 DR 1 2 9018D BATT
44 NUT DRIVER, 1/4 DR 1 2 9018D BATT
45 EXTENSION, 1/4 DR X 3" 1 2 9018D BATT
46 EXTENSION, 1/4 DR X 6" 1 2 9018D BATT
47 UTILITY KNIFE 1 2 9018D BATT
48 SOCKET, 1/4 DR X 3/16 1 2 9018D BATT
49 SOCKET, 1/4 DR X 7/32 1 2 9018D BATT
50 SOCKET, 1/4 DR X 1/4 1 2 9018D BATT
51 SOCKET, 1/4 DR X 9/32 1 2 9018D BATT
52 SOCKET, 1/4 DR X 5/16 1 2 9018D BATT
53 SOCKET. 1/4 DR X 11/32 1 2 9018D BATT
54 '|SOCKET, 1/4 DR X 3/8 1 2 9018D BATT
'
Contract F41689-97-C0509 TE-5€

Modifigajion A00029

/6!




BATTERY 9018A,B, AND D

8/13/99

55 SOCKET. 1/4 DR X 7/16 1 2 9018D BATT
56 SOCKET, 1/4DRX 1/2 1 2 9018D BATT
57 SOCKET, DEEP, 1/4 DR X 3/16 1 2 9018D BATT
58 SOCKET, DEEP, 1/4 DR X 7/32 1 2 9018D BATT
59 SOCKET, DEEP, 1/4 DR X 1/4 1 2 9018D BATT
60 SOCKET, DEEP, 1/4 DR X 9/32 1 2 9018D BATT
61 SOCKET, DEEP, 1/4 DR X 5/16 1 2 9018D BATT
62 SOCKET, DEEP, 1/4 DR X 11/32 1 2 9018D BATT
63 SOCKET, DEEP, 1/4 DR X 3/8 1 2 9018D BATT
64 SOCKET, DEEP, 1/4 DR X 7/16 1 2 9018D BATT
635 SOCKET, DEEP, 1/4 DR X 172 i 2 9018D BATT
66 UNIVERSAL, 1/4 DR 1 2 9018D BATT
67 SOCKET, 3/8 DR X 1/4 1 2 9018D BATT
68 SOCKET, 3/8 DR X 5/16 1 2 9018D BATT
69 SOCKET, 3/8 DR X 11/32 1 2 9018D BATT
70 SOCKET, 3/8 DR X 3/8 1 2 9018D BATT
71 SOCKET, 3/8 DR X 7/16 1 2 9018D BATT
72 SOCKET, 3/8DRX 12 1 2 9018D BATT
73 SOCKET. 3/8 DR X 9/16 1 2 9018D BATT
74 SOCKET. 3/8 DR X 5/8 1 2 9018D BATT
75 SOCKET, 3/8 DR X 11/16 1 2 9018D BATT
76 SOCKET, 3/8 DR X 3/4 1 2 9018D BATT
77 |SOCKET, 3/8 DR X 13/16 1 2 9018D BATT
78 SOCKET. 3/8 DR X 7/8 1 2 9018D BATT
79 SOCKET, DEEP, 3/8 DR X 7/16 1 2 9018D BATT
80 RATCHET, 1/4 DR 1 2 9018D BATT
81 CHISEL, 6" 1 2 9018D BATT
82 HT SINK CLIPS 2 2 9018D BATT
83 HEMOSTAT, 8" 1 2 9018D BATT
84 POCKET KNIFE 1 2 9018D BATT
85 MSURING TAPE, 6’ 1 2 9018D BATT
86 MIRROR, INSPECTION 1 2 9018D BATT
87 PUNCH, ASSORTED 6 2 9018D BATT
88 ° |RULER, STEEL, 6" 1 2 9018D BATT
89 SCREWDRIVER, COMMON, 1/8 X 2" 1 2 9018D BATT
90 SCREWDRIVER, COMMON, 3/16 X 1 3/4" 1 2 9018D BATT
91 SCREWDRIVER, COMMON, 3/16 X 3 1/4" 1 2 * 9018D BATT
92 SCREWDRIVER, COMMON, 1/4 X 3" 1 2 9018D BATT
93 SCREWDRIVER, COMMON, 1/4 X 4" 1 2 9018D BATT
94 SCREWDRIVER, COMMON, 1/4 X 8" 1 2 9018D BATT
95 SCREWDRIVER, COMMON, W/HOLD, 3/16 X 6" 1 2 9018D BATT
96 SCREWDRIVER, COMMON, 5/16 X 6" 1 2 9018D BATT
97 SCREWDRIVER, COMMON, OFFSET 1 2 9018D BATT
98 SCREWDRIVER, PHILLIPS, #1 X 1" 1 2 9018D BATT
99 SCREWDRIVER, PHILLIPS, #1 X 3" 1 2 9018D BATT
100 SCREWDRIVER, PHILLIPS, #2 X 1 1/2" 1 2 9018D BATT
101 SCREWDRIVER, PHILLIPS, #2 X 4" 1 2 9018D BATT
102 SCREWDRIVER, PHILLIPS, #3 X 6" 1 2 9018D BATT
103 SCREWDRIVER, PHILLIPS, OFFSET 1 2 9018D BATT
104 TWEEZERS, CURVED 1 2 9018D BATT
105 [ TWEEZERS, STRAIGHT 1 2 9018D BATT
106 TWEEZERS, LARGE 1 2 9018D BATT
107 TIE STRAP PULLER 1 3 9018D BATT |
108 CRIMPING TOOL, LARGE 1 3 9018D BATT
109 WIRE STRIPPER 1 3 9018D BATT
110 '|PLIERS, CHANNEL LOCK 1 3 9018D BATT

Contract F41689-97-C0509

Modﬁﬁﬁg@m A00029

TES# /“,




BATTERY 9018A,B, AND D 8/13/99

111 PLIERS, DUCKBILL
112 PLIERS. NEEDLENOSE, 4"

113 PLIERS, NEEDLENOSE, 6"
114 DIKES, 4"

115 DIKES, 6"

116 PLIERS, SAFETY WIRE

117 PLIERS, COMMON

118 PLIERS, SNAP RING, INSIDE

119 PLIERS, SNAP RING, OUTSIDE

120 PLIERS, VICE GRIP, 4"

121 PLIERS, VICE GRIP, 6"

122 PLIERS. VICE GRIP, 10"

123 CRIMPING TOOL W/STRIPPER

124 CRIMPING TOOL SMALL

125 WRENCH, CRESCENT, 4"

126 WRENCH, CRESCENT, 6"

127 WRENCH, CRESCENT, 10"

128 SOLDER REMOVER

129 MALLET, RUBBER

130 FILE SET, JEWELERS, 14 PIECE

131 HAMMER, BALL PEEN

132 WRENCH, OPEN, 1/4 X 3/16

133, |WRENCH, OPEN, 11/32 X 3/8

134 WRENCH, OPEN, 12X 7/16

135 WRENCH, OPEN, OFFSET, 13/64 X 15/64

136 WRENCH, OPEN, OFFSET, 7/32 X 1/4

137 WRENCH, OPEN, OFFSET, 9/32 X 5/16

138 WRENCH, OPEN, OFFSET, 11/32 X 3/8
139 WRENCH, COMBO, 1/4
140 WRENCH, COMBO, 3/8

141 WRENCH, COMBO, 7/16

142 WRENCH, COMBO, 1/2

143 WRENCH, COMBO, 9/16

144 WRENCH, COMBO, 5/8

145 WRENCH, COMBO, 11/16

146 WRENCH, COMBO, 3/4

147 WRENCH, COMBO, 13/16

148 WRENCH, COMBO, 7/8

149 WRENCH; COMBO, 15/16

* 150 SCREW DRIVER SET, JEWELERS, 12 PIECE

151 SOLDER GUN

152 SOLDER IRON

153 AIR GUN

154 APRON

155 APRON

oo 16 SF T MZ%

94 V9087 Fmk sl —

9013D BATT
9018D BATT
9018D BATT
9018D BATT
9018D BATT
9018D BATT
9018D BATT
9018D BATT
9018D BATT
9018D BATT
9018D BATT
9018D BATT
9018D BATT
5018D BATT
9018D BATT
9018D BATT
9018D BATT
9018D BATT
9018D BATT
9018D BATT
9018D BATT
9018D BATT
9018D BATT
9018D BATT
9018D BATT
9018D BATT
9018D BATT
9018D BATT
9018D BATT
9018D BATT
9018D BATT
9018D BATT
9018D BATT
9018D BATT
9018D BATT
9018D BATT
' 9018D BATT
9018D BATT
9018D BATT
9018D BATT \id
9018D BATT
9018D BATT
- 9018D BATT
WALL/139 9018D BATT
WALL/13] 9018D BATT

P ETIITI S PN PN FS IFN PN N Y N 0 PSS ) BN - N 0 N R IS ) B I I R I ) RS R Il R Il Rl I eed R Rd Rad Read Bl

o=l =]~ =] ===~~~ =]=] =] = =] =] =) =] =] =] =]=1=]=1~=] =)= =1 =]=1=1=1 =) =] == =] = == e )

I'4
Contract F41689-97-C0509 Modifiggipn A00029 ' TES£ /‘ J




8/13/99

CORROSION 9020C
WARRANTY
ITEMNO NOUN QTY | LOCATION | TOOLBOX | W/C ITEM
1 CUP, VISCOSITY, ZHAN PCS 3 1 CAB1 9020C CORR
2 GUN, DEVILBESS, TYPE MBC . 1 CAB1 9020C CORR
3 GUN, SPRAY-AIR VERTER, HVLP & CUP 1 CAB1 9020C CORR
4 BINKS SPRAY GUN, MODEL 18 & CUP 1 CAB 1 9020C CORR
BINKS SPRAY GUN (TOUCH-UP), MODEL 115 &
5 cup 1 CAB 1 9020C CORR
6 BINKS SPRY GUN MODEL 7 & CUP 2 CAB 1 9020C CORR
7 BINKS SPRY GUN MODEL 7 & POT 3 CAB 1 9020C CORR
8 BINKS SPRAY GUN, MODEL 62 & CUP 1 CAB | 9020C CORR
9 BINKS SPRAY GUN MODEL #2001 & CUP 4 CAB1 9020C CORR
10 BINKS SPRAY GUN MODEL #2001 & POT 1 CAB1 9020C CORR
11 CUP, SPRAY 1 PT. 6 CAB 1 9020C CORR
12 CUP, SPRAY 1 QUART 4 CAB 1 9020C CORR
13 AIR INVERTER HOSE 1 CAB1 9020C CORR
14 AIR INVERTER Q/D 1 CAB 1 9020C CORR
15 BINKS ALL PURPOSE WRENCH 1 CAB 1 9020C CORR
16 ECONOQ FLEX HOSES 3/8" & 1/4" PRESSURE SET 3 CAB1 9020C CORR
17 BINKS HOSES 1/4" ID 2 CAB1 9020C CORR
i8 TIPS & NEEDLES 12 PIECE 9 CAB 1 9020C CORR
19 AIR BLOWER 3 CAB2 9020C CORR
20 HOSE 1/2" 250 PSI W.P. 2 CAB 2 9020C CORR
21 STENCIL SET, MARKING 2" 47 PCS 1 CAB2 9020C CORR
22 STENCIL SET, MARKING 3" 48 PCS 1 CAB2 9020C CORR
23 STENCIL SET, MARKING 4" 45,52 PCS 2 CAB2 9020C CORR
24 STENCIL SET, MARKING 5" 47, 47 PCS 1 CAB2 9020C CORR
25 DIE GRINDER 1 CAB2 9020C CORR
26 SANDER. NATIONAL DETROIT WITH PAD 2 CAB2 9020C CORR
27 SANDER, ORBITAL, (MODEL-SNAP ON) 2 CAB2 9020C CORR w
28 SANDER, JITTERBUG 1 CAB2 9020C CORR
29  |SANDER, DYNABRADE 4 CAB 2 9020C CORR
30 SANDER, DYNABRADE W/ATTACH 2 PIECE 2 CAB2 9020C CORR
31 WRENCH, OPEN END 2 CAB2 9020C | CORR
32 INILFISK 2M625 VAC WITH HOSE 1 CAB2 . 9020C CORR
33 BRUSH, WIBE 1 CAB 2 9020C CORR
34 CHUCK., AIR, FEMALE 1 CAB2 9020C CORR
35 CHUCK, AIR, MALE 1 CAB2 9020C CORR_
36 KNIFE, POCKET 1 CAB2 9020C CORR
37 KNIFE, PUTTY, FLEX, 1 1/4" 1 CAB2 9020C CORR
38 KNIFE, PUTTY, SEMI, 2" 2 CAB2 9020C CORR w
39 PLIERS, COMMON, 6" 1 CAB2 9020C CORR.
40 POUCH, TOOL 1 CAB2 9020C CORR
41 SCRAPER, RAZOR 3 CAB2 9020C CORR
42 SCREWDRIVER, COMMON, 4" 1 CAB2 9020C CORR
43 SCREWDRIVER, COMMON, 6" 1 CAB2 9020C CORR w
.44 SCREWDRIVER, PHILLIPS, 4" 1 CAB2 9020C CORR w
45 SCREWDRIVER, PHILLIPS, 8" 1 CAB2 9020C CORR w
46 TAPE MSURE, 10 FOOT 1 CAB2 9020C CORR
47 TIP CLEANER 1 CAB2 9020C CORR
48 WRENCH, CRESCENT, 4" 1 CAB2 9020C CORR |-
49 WRENCH, CRESCENT, 6" 1 CAB2 9020C CORR
50 WRENCH, CRESCENT, 10" 1 CAB2 9020C CORR
51 GREASE PENCIL 1 CAB2 9020C CORR
)
Contract F41689-97-C0509 TE-50=

Modificaion A00029

ny




CORROSION 9020C

53
4 54

52 QUICK DISCONNECT, 3/4" 1 CAB 2 9020C CORR
AMBIENT AIR PUMP TWO HOSES MODEL 86116 1 CAB 2 9020C CORR
NILFISK HYPASS MOP VAC S/N 017899-90 1 FLOOR 9020C CORR

55 JACK STANDS 4 FLOOR 9020C CORR

56 AIR HOSE 12 FLOOR 9020C CORR

57 LOCKS 2 CABINETS 9020C CORR

o2 W U foke <

Contract F41689-97-C0509

y,097
;’%J—/

Modifigzsion A00029

8/13/99

=SE (68




MACHINE SHOP, GREG- 9022D,E

T WARRANTY
ITEM # [NOUN QTY | LOCATION | TOOLBOX | w/iC ITEM
/"1, |CRESENT WRENCH 6" 1 1 9022D MACH
/"2 |DRILL, SET 61PIECE 1 1 9022D MACH W
_~3 |SCREWDRIVER, COMMON 6" 1 1 9022D MACH
3, |SCREWDRIVER, PHILLIPS 4" 1 1 9022D MACH
75 |SCRIBE 1 1 9022D MACH
6. |VISE, GRIPS 7" 1 ] 9022D MACH
7, |APEX DRIVER 3/8" DR 1 2 9022D MACH
/8 |APEX, ASSORTED 15 2 9022D MACH
.9 |COUNTER SINK 1 2 9022D MACH
/10 |[FLASH, LIGHT 1 2 9022D MACH
/11 |SCREWDRIVER 1 172" COMM 1 2 9022D MACH w
12 |[SCREWDRIVER 1 1/2" PHIL 1 2 9022D MACH
/13 |SPEED, HANDLE 1 2 9022D MACH
/14 [FILE SET 15 PIECE 1 3 9022D MACH ]
/15 |HAMMER. BALLPEEN 1 3 9022D MACH
/16 |ALLEN, WRENCH KEY 1 4 9022D MACH W
A7 [ALLEN. WRENCH SET 8 PIECE 1 4 9022D MACH
T8 _|RIVET, GUN 6 PIECE 1 4 9022D MACH
A5 |WRENCH,CRESCENT, §" 1 4 9022D MACH W
7720 [FILE 10" FLAT W/ HANDLE 1 5 9022D MACH W
21 |FILE 12" FLAT W/ HANDLE 1 5 9022D MACH W
32 [FILE ROUND 10" W/ HANDLE 1 5 9022D MACH w
/33 [FILE TR18" W/HANDLE 1 5 9022D MACH W
24 |SCREW_EXTRACTOR SET 6 5 9022D MACH
/25  |VISE,GRIP SHEET METAL 1 5 9022D MACH
.~%6  |PLIER SET 4 PIECE 1 BOTTOM 9022D MACH W
«27, |PUNCH, PIN, CHISEL SET 17 PIECE 1 BOTTOM 9022D MACH W
28 |WRENCH, SET 9 PIECE 1 BOTTOM 9022D MACH
29 |CHAIN AND LOCK 1 BOX 9022D MACH
30 |EXTRA TRAY 1 BOX 9022D MACH
3] |DRILL CORDLESS 6 PIECE 1 BOX A 9022D MACH
¢32 |LEASH 1 | ATTACHED 9022D MACH
£ 33 |TOOL BOX 1 9022D MACH
7314 JLockK 1 9022D MACH

e/ e 99 dénﬁg((j/

D6 %p 4 FramhisBud—

Contract F41689-97-C0509

Modifigsgign A00029

8/13/99

’I‘E-S"/.-’ | /166




MACHINE SHOP, GREG- 9022D.E

WARRANTY
ITEM # NOUN QTY| LOCATION | TOOLROX | wiC ITEM
-1 |ADJUSTABLE DEPTH SCALE 1 DRW 1 9022E MACH
72 |COMBINATION SQUARE, 12", 4 PIECE 1 DRW 1 9022E MACH
/3 |DEBURR TOOL 1 DRW 1 9022E MACH
/4 |DIAL CALIPER 2 PIECES 1 DRW 1 9022E MACH
~5  |DIAL INDICATOR 6 PIECES 1 DRW 1 9022E MACH
/6 |DIVIDERS, 0-3 3/8 1 DRW 1 9022E MACH
/7 |DIVIDERS, 0 - 8 3/4 2 DRW 1 9022E MACH
% |EDGE FINDER 2 PIECES 1 DRW 1 9022E MACH
<9 |GAGE, CENTER 1 DRW 1 9022E MACH
/10 |GAGE, THICKNESS,(FEELER GAGE) 1 DRW 1 9022E MACH
/11 |MAGNETIC BASE 3 PIECES 1 DRW 1 9022E MACH
712 |MICROMETER, 03343 9 PIECES 1 DRW 1 9022E MACH
2’13 |[MICROMETER, 04044, 2" -3" 2 PIECES 1. DRW 1 9022E MACH
/14 |MICROMETER, 04045, 1"-2" 2 PIECES 1 DRW 1 9022E MACH
~15 |MICROMETER, 05311, 0- 1" 2 PIECES 1 DRW 1 9022E MACH
<16 |MSURING TAPE, 10 1 DRW 1 9022E MACH
17 |PROTRACTOR 2 PIECES 1 DRW 1 9022E MACH
18 |PROTRACTOR, (PART OF SQUARE) 1 DRW 1 9022F MACH
/19 |RULER, STEEL, 6" 1 DRW 1 9022E MACH
—~ 20 |RULER, STEEL, FLEXIBLE, 6" 2 DRW 1 9022E MACH
<21 |SCALE 12" 2 DRW 1. 9022E MACH
~22  |SCRIBE 1 DRW 1 9022E MACH
23 |SQUARE 45 DEGREE 1 DRW 1 9022E MACH
/24 |SQUARE, (PART OF T SQUARE) 1 DRW 1 9022E | MACH
/25 |SQUARE, DIE MAKERS 1 DRW 1 9022E MACH
26 |TAPE MSURE 16’ 1 DRW 1 9022E MACH
/27 |TELESCOPIC GAUGES 7 PIECES 1 DRW 1 9022E MACH
28 |THIN PARALLEL SET 21 PIECES 1 DRW 1 9022E MACH
729 |THRD GAGE 1 DRW 1 9022E MACH
730 |CROSS TEST LEVEL 3 PIECES 1 DRW 1 9022E MACH
/31 |HONE STONE 3 DRW 1 9022E MACH
ASSORTED CUTTING TOOLS 109 PIECES
/ 32 |LOCAL MAN ITEMS 1: DRW 2 9022E MACH
733 |CARBIDE E-MILL 172" 3 PIECES 1, DRW 2 9022E MACH
7/ 34 [CARBIDE E-MILL 1/8" 3 PIECES L. DRW 2 9022E MACH
735 |CARBIDE E-MILL 3/8" 3 PIECES 1’ DRW 2 9022E MACH
~36 |COUNTER SINK, 100 DEG X 5/8" 1 DRW 2 9022E MACH
/737 |COUNTER SINK, 82 DEG X 5/8" 1 DRW 2 9022E MACH
38 |COUNTER SINK, 90 DEG X 1" 1. DRW 2 902E MACH
/739 |DRILL BIT 17/64 1 DRW 2 9022E MACH
/40 |DRILL, BITS 6 PIECES 1- DRW 2 9022E MACH
/41 |DRILL, BITS 4PIECES 1 DRW 2 9022E MACH
42 |DRILL, BITS 7 PIECES 2 DRW 2 9022E MACH
/43 |DRILL, CENTER, #5 #4 #3 #2 #1 5 DRW 2 9022E MACH
/44 |END MILLS ASS. 30 DRW 2 9022E MACH
/45 |POCKETKNIFE 1 DRW 2 9022E MACH
/46 |RMER 9/32 2 DRW 2 9022E MACH
47 [ROTARY CUTTERS 14- DRW 2 9022E MACH
48 [STUBB DRILL 1 DRW 2 9022E MACH
/49 |DRILL, BITS 11 PIECES 1 DRW 2 9022E MACH
50 |ALLEN WRENCH SET 14 PIECES 1 DRW 3 9022E MACH
51 |NEEDLENOSE PLIERS 6" I DRW 3 9022E MACH W
52 |PUTTY KNIFE 1 DRW 3 - 9022E MACH
53 |SCREWDRIVER, PHILLIPS 3" 1 DRW 3 9022E MACH
Contract F41689-97-C0509 Modiﬁggtéoxp A00029

8/13/99

TE-5%

oy

/67




MACHINE SHOP, GREG- 9022D,E

56
57
58

——a" 69

54 |SCREWDRIVER, PHILLIPS 4" 2 DRW 3 9022E MACH
55 |TAP HANDLE 1 DRW 3 9022E MACH
VISE GRIPS 10" 2 DRW 3 9022F MACH
VISE GRIPS 5" 1 DRW 3 9022E MACH
DIKES 6" 2 DRW 3 9022E MACH 1W
59 |SCREWDRIVER, COMMON 2" 1 DRW 3 9022E MACH
60 |SCREWDRIVER, COMMON 3" 1 DRW 3 9022E MACH
61 |SCREWDRIVER, COMMON 4" 1 DRW 3 9022E MACH
62 |SCREWDRIVER, COMMON 6" 2 DRW 3 9022E MACH
63 |SCREWDRIVER, COMMON 8" - 1 DRW 3 9022E MACH
/ 64 |ADAPTER, 1/2 DR T0 3/8 1 DRW 4 9022E MACH
/65 /|APEX ASSORTED 4 DRW 4 9022E MACH
/66 |APEX HOLDER 3/8 DR 1 DRW 4 9022E MACH
/67 |EXTENSION, 3/8 DR, 3" 1 DRW 4 9022E MACH
/68 |EXTENSION, 3/8 DR, 6" 1 DRW4 |. /9022E MACH
FILE, HALF ROUND 10" 2 DRWA5 X 902E MACH
70 |HACKSAW 1 DRW 4 9022E MACH
/v |RATCHET, 3/8 DR 1 DRW 4 9022E MACH
712 |SOCKET SET 14 PIECES 1 DRW 4 9022E MACH
73 |SOCKET, 3/8 DR X 112 1 DRW 4 9022E MACH
/74 |SOCKET, 3/3 DR X 1/4 1 DRW 4 9022E MACH
/75 |SOCKET, 3/8 DR X 3/4 1 DRW 4 9022E MACH
/76 . |SOCKET, 3/8 DR X 3/8 1 DRW 4 9022E MACH
~77 |SOCKET, 3/8 DR X 5/16 1 DRW 4 9022E MACH
/78 |SOCKET, 3/8 DR X 5/8 1 DRW 4 9022E MACH
/79 |SOCKET, 3/8 DR X 7/16 1 DRW 4 9022E MACH
,80 |SOCKET; 3/8 DR X 9/16 1 DRW 4 9022E MACH
7’81 [SYOUT SET 13 PIECES 1 DRW 4 9022E MACH
/82 |TAP SET, VARIOUS SIZES 14 PIECES 1 DRW 4 9022E MACH
A3 |WRENCH COMBO 1" 1 DRW 4 9022E MACH W
84 |WRENCH COMBO 12 1 DRW 4 9022E MACH W
85 |WRENCH COMBO 11/16 1 DRW 4 9022E MACH W
86 |WRENCH COMBO 13/16 1 DRW 4 9022E MACH W
87 |WRENCH COMBO 15/16 1 DRW 4 9022E MACH w
88 |WRENCH COMBO 3/4 1 DRW 4 9022E MACH W
89 |WRENCH COMBO 3/8 1 DRW 4 9022E MACH W
90 |WRENCH COMBO 5/8 1 DRW 4 9022E MACH W
91 |WRENCH COMBO 7/16 1 DRW 4 9022E MACH w
92 |WRENCH COMBO 7/8 1 DRW 4 9022E MACH w
93 |WRENCH COMBO 9/16 1 DRW 4 9022E MACH W
(94, |WRENCH, CRESCENT, 12" 1 DRW 4 9022E MACH
95 |WRENCH, CRESCENT, 4" 1 DRW 4 9022E MACH
796 |WRENCH, CRESCENT, 6" 1 DRW 4 9022E MACH
A7 |WRENCH, CRESCENT, 8" 2 DRW 4 9022E MACH
CENTER PUNCHES (1" AND 3" ARE LOCAL ]
/98  |MANUFACTURED) 3 DRW 5 9022E MACH
" {/ 99 |CENTER PUNCHES AUTO 3 DRW 5 9022E MACH
/100 |CHISLE 1" 1 DRW 5 9022E MACH
DIAL INDICATOR ACCESSORIES (6" AND
12" HOLDERS ARE LOCAL .
A 01 |MANUFACTURED) "3 DRW 5 9022E MACH
: EXTENDED HELI-COIL INSTALLATION
/ 102 |TOOL (LOCAL MANUFACTURED) 1 DRW 5 9022E MACH
/103 [FILE BRUSH, 2 PIECES 1 DRW 3 9022E MACH
/104 [FILE SET, JEWELERS, 13 PIECE 1 DRW 5 9022E MACH
Contract F41689-97-C0509 Modiﬁ%@gﬁg A00029

8/13/99

TESE

{14




MACHINE SHOP, GREG- 9022D,E 8/13/99

107" JFILE, FLAT, 12"

1 DRW 5 9022E MACH
106/ |FILE, FLAT, 6 1 DRW 5 9022E MACH
107 ZJFILE, FLAT, §" 1 DRW 5 9022E MACH
108/ |FILE, ROUND, 1/4, 8" 1 DRW 5 9022E MACH
109 /JFLASHLIGHT 2 DRW 5 9022E MACH

: 110./ JHAMMER, BALL PEEN 16 OZ S 2 DRW 5 9022E MACH
111/ |HAMMER, BALL PEEN 6 OZ 1 DRW 5 9022E MACH
112 #|HAND CHUCKS 2 DRW § 9022E MACH
113/ |MAGNET 16". 1 DRW § 9022E MACH ~
1147[PUNCH BRASS (LOCAL MANUFACTURED)| 1 DRW 5 9022E MACH
115/"|PUNCH, CENTER, LARGE 1 DRW 5 9022E MACH
116/"|PUNCH, CENTER, SMALL 2 DRW 5 9022E MACH
117 _{PUNCH, PIN, ASSORTED 13 PIECES 1 DRW 5 9022E .| MACH

[SANDPAPER ARBOR (LOCAL
118 #/|MANUFACTURED 1 DRW 5 9022E MACH
119 _JSCRIBE 1 DRW 5 9022E MACH
120_THRD CHASER, #2 1 DRW 5 9022E MACH
121, /|TUBE WIRE BUSHES 2 DRW 5 9022E MACH
122/ |WIRE BRUSH I DRW 5 9022E MACH
123 /15/8" CHISEL 1 DRW 5 9022E MACH
124 //|SPOON CHISEL 1 DRW 5 9022E MACH
125,/|HAMMER, RUBBER 14 OZ 1 DRW 5 . 9022E MACH
126 |C-CLAMP 9 DRW 6 9022E MACH
127 |CARPENTERS SQUARE 1 DRW 6 9022E MACH
128 |CLAMPC 2" 2 DRW 6 9022E MACH
129 |VISE C-GRIPS 1 DRW 6 9022E MACH
~— 130 WRENCH 2 PIECE 1 DRW 7 9022E MACH
131 /|DIE GRINDER 1 DRW 7 9022E MACH
132 4PRILL CHUCK 1 DRW 7 9022E MACH
133 /|PRILL SET. 27 PIECES 1 DRW 7 9022E MACH
134 /|DRILL SET. 30 PIECES 3 DRW 7 9022E MACH
135/ |DRILL SET, 61 PIECES 3 DRW 7 9022E MACH
136 /ADRILL, PNEUMATIC 1 1 DRW 7 9022E MACH
137/ [TWIST DRILL BIT SET 17PIECES 1 DRW 7 9022E MACH
138 /]PUNCH DRIVER IR DRW § 9022E MACH
139 Z|JAP SET, ASSORTED, 85 PIECES I DRW 14 9022€ | MACH
140 AFOOL POUCH * 1 DRW14 9022E MACH
141 /JLOCK 1 DRW 14 9022E MACH
142 ~|CABLE 1 DRW 14 9022E MACH
143 /]TOOLBOX 1 9022E MACH
1
{
| —
I

Ol 21 S /‘AQ* (gf |
g b Frnnk Bl
. .

. 4 .
Contract F41689-97-C0509 - Modifiggfiog A00029 TE-5£" / ‘ ‘.




WELDING, 8016-H, 9020J

WARRANTY

ITEMNO NOUN QTY| LOCATION TOOLBOX | W/C ITEM
~1 ADAPTER 3/8 DR TO 1/4 1 TOP TRAY 9020) WELD
2 ALLEN, WRENCH SET 11 PIECE 1 TOP TRAY 9020] WELD
3 APEX, ASSORTED 14 PIECE 1 TOP TRAY 9020J WELD
~ 4 APEX, HIGH TORQUE 4 TOP TRAY 9020J WELD
5 APEX, HOLDER, 3/8 DR 1 TOP TRAY 90201 WELD
-6 COUNTER SINK 1 TOP TRAY 9020 WELD
7 DRILL, SET 61 PIECE 1 TOP TRAY 9020) WELD
8  |FILE;ROTARY 4 PIECE 1 TOP TRAY 9020) WELD
9 FILE, SET 7 PIECE 1 TOP TRAY 90207 WELD
10  [NUT PLATE KEY 1 TOP TRAY 9020) WELD
11 PIN, PUNCH, SET 9 PIECE 1 TOP TRAY 90201 WELD
—12 PUNCH, CHISEL, SET 7 PIECE 1 TOP TRAY 90205 WELD
13 SCREW, TAP 1 TOP TRAY 9020) WELD
T4 SCREW,EXTRACTOR 4 TOP TRAY 90201 WELD

¢ 15 SCREWDRIVER, COMMON 3" 1 TOP TRAY 9020] WELD W

“16 SCREWDRIVER, PHILLIPS 4" 1 TOP TRAY 90201 WELD
17 SPEED, HANDLE 1 TOP TRAY 9020] WELD
18 VISE, GRIPS 7" 1 TOP TRAY 9020J WELD
19 WIRE, CUTTER 1 TOP TRAY 90201 WELD
20  |WRENCH, SET 10 PIECE 1 TOP TRAY 9020 WELD
~~ 21, |WRENCH,CRESCENT, 8" 1 . TOP TRAY 9020] WELD
~ 22 ‘|BUCKING, BAR 1 | BOTTOM,TRAY 90207 WELD
23 FLASH, LIGHT 1 | BOTTOM,TRAY 9020J WELD
-4 HAMMER, TINNER 1 BOTTOM,TRAY 9020) WELD
~25  |RIVET,GUN 1 | BOTTOM,TRAY 90207 WELD
/26 SCRIBE 1 | BOTTOM,TRAY 9020J WELD
727 VISE,GRIP SHEET METAL 1 | BOTTOM,TRAY 90207 WELD
~28 6" STEEL RULE 1 | BOTTOM.TRAY 9020J WELD

27 Sef AR

fr TR

%&7’6’17 Franhs Bl e

Contract F41689-97-C0509

ModifisafiniA00029

8/13/99

TE:{:f,- /?0




SURVIVAL 8028A,B 9030C

8/13/99
WARRANTY
ITEMNO NOUN QTY | DRAWERNO | TOOLBOX | WORKCENTER ITEM
~ ) |WRENCH, BOX 12X 7/16 2 1 9028-A SURVIVAL
/ 2 WRENCH, BOX 5/8 X 9/16 1 1 9028-A SURVIVAL
7 3 WRENCH, BOX 5/8X11/16 1 1 9028-A SURVIVAL
/4  |wreNCH, BOX 38X 7/16 1 1 9028-A SURVIVAL
/, 5 |PUNCH, CENTER 3/g" 1 2 9028-A SURVIVAL
7 6 |puNCH, DRIVE PIN 18" 1 2 9028-A SURVIVAL
7 7 |PUNCH, DRIVE PIN . 1/4" 1 2 9028-A SURVIVAL -
/8 PUNCH, DRIVE PIN 1/16" 1 2 9028-A SURVIVAL
/9 WRENCH, OPEN 174X 3/16 1 2 9028-A SURVIVAL'
/10 WRENCH. OPEN 1/4 X 5/16 1 2 9028-A SURVIVAL
/ 11 |WRENCH, OPEN 5/8 X 9/16 1 2 T 9028-A SURVIVAL
/ 12 WRENCH, OPEN 172X 7/16 1 2 9028-A SURVIVAL
/13 WRENCH, OPEN 172X 9/16 1 2 9028-A SURVIVAL
7~ 14 CHUCK & DIE GROMMET SET 6 PIECE 1 3 9028-A SURVIVAL
15 CHUCK & DIE SNAP SET 9 PIECE 2 3 9028-A SURVIVAL -
16 PLIERS, DIAGONAL 6" 1 4 9028-A SURVIVAL
17 PLIERS, NEEDLE NOSE 61/2" 1 4 9028-A SURVIVAL
18 PLIERS, NEEDLE NOSE CURVED 6" 1 4 9028-A SURVIVAL
19° PLIERS, SLIP JOINT REGULAR 6" . 1 4 9028-A SURVIVAL
20 PLIERS, VISE GRIP 7" 1 4 9028-A SURVIVAL
21 SCREWDRIVER, COMMON 8" X 3/8 1 4 9028-A SURVIVAL
22 SCREWDRIVER, COMMON 6" X 3/8 1 4 9028-A SURVIVAL
23 SCREWDRIVER, COMMON 6" X 3/16" 1 4 9028-A SURVIVAL
24 [SCREWDRIVER, FLATTIP 27 1 4 9028-A | SURVIVAL
235 SCREWDRIVER, FLATTIP 6" X 1/4 1 4 9028-A SURVIVAL
26 SCREWDRIVER, PHILLIPS 1 1/2° 1 4 9028-A SURVIVAL
27 SCREWDRIVER, PHILLIPS 3" 1 4 9028-A SURVIVAL
28 SCREWDRIVER, PHILLIPS 4" 1 4 9028-A SURVIVAL
29 |WRENCH, ADJUSTABLE 4" 1 4 9028-A SURVIVAL
30 WRENCH, ADJUSTABLE 6" 1 4 9028-A SURVIVAL
31 ‘WRENCH, ADJUSTABLE 8" 1 4  9028-A SURVIVAL
32 |ARcHUCR 2 5 9028-A SURVIVAL
33 BRUSH, STENCIL 1 5 9028-A SURVIVAL
LPU, 9/P ZIPPER CLOSING TOOL (LOCAL
MANUFACTURE 1AW T.O. 145-1-102
34 TABLE 3-1 AND FIG 7-76) 1 5 9028-A SURVIVAL
35 PRESS-N-SNAP 1 5 9028-A SURVIVAL
36 PULLER, ROCK FRAME HINGE 2 PIECE 1 5 9028-A SURVIVAL
37 SNAP FITTINGS 7 PIECE 1 5 9028-A SURVIVAL
38 TAPE, MEASURING 16 FT 1 5 9028-A SURVIVAL
39 ZIPPER TOOL 4 PIECE 1 5 9028-A SURVIVAL
40 AWL, 6" 1 6 9028-A SURVIVAL
Al HAMMER, BALL PEEN 1/4 LB 1 6 9028-A SURVIVAL
{ §2 HAMMER, TACK MAGNETIC 80Z 1 6 9028-A SURVIVAL
/ A3 MALLET, BRASS 2LB 1 6 9028-A SURVIVAL
/ 44  |MALLET, RAWHIDE 110Z 1 6 9028-A SURVIVAL
/45 [ROLLER RUBBER 2" 1 6 9028-A SURVIVAL
ﬁG "|ROLLER STEEL 1" 1 6 9028-A SURVIVAL
’ /
Contract F41689-97-C0509 Modificaion A00029 QX7 7 4




SURVIVAL 9028A,B 2030C 8/13/99
‘| £47  |ROLLER STEEL 2" 1 6 9028-A SURVIVAL
PUNCH & DIE, SPUR GROMMET 2
Mﬁ PIECE #1 1 6 9028-A SURVIVAL
. PUNCH & DIE, SPUR GROMMET 2
49  |PIECE #2 1 6 9028-A SURVIVAL
—~ PUNCH & DIE, SPUR GROMMET
‘ 50 {2 PIECE #3 1 6 9028-A SURVIVAL
P PUNCH & DIE, SPUR GROMMET 2
51  |PIECE #4 1 6 9028-A SURVIVAL
PUNCH & DIE, SPUR GROMMET
A~ 52 [2PIECE #5 1 6 9028-A SURVIVAL
53 |PUNCH, DBLE BOW, PINKED 2 12" 1 7 9028-A SURVIVAL
54  |PUNCH, DBLE BOW, PLAIN 1/2" 1 7 9028-A SURVIVAL
55 |PUNCH, DBLE BOW, PLAIN 5/8" I 7 9028-A SURVIVAL
56  |PUNCH, DBLE BOW, PLAIN 7/8" I 7 9028-A SURVIVAL
57 |PUNCH, DBLE BOW, PLAIN 1" 1 7 9028-A SURVIVAL
58  |[PUNCH, DBLE BOW, PLAIN 1 1/8" t 7 9028-A SURVIVAL
59  [PUNCH, DBLE BOW, PLAIN 11/4" r 7 9028-A SURVIVAL
60 |PUNCH, DBLE BOW, PLAIN 1 172" 1 7 9028-A SURVIVAL
61  |[PUNCH. DBLE BOW, PLAIN 1 5/8" 1 7 9028-A SURVIVAL
62 |[PUNCH, DBLE BOW, PLAIN 1 3/4" i 7 9028-A SURVIVAL
63 |PUNCH, DBLE BOW, PLAIN 2" 1 7 9028-A SURVIVAL
64 |PUNCH, DBLE BOW, PLAIN 21/2" 1 7 9028-A SURVIVAL
65 |PUNCH, HOLLOW DRIVE 5/16" 1 7 9028-A SURVIVAL
66  [PUNCH, HOLLOW DRIVE 11/32" 1 7 9028-A SURVIVAL
67  |PUNCH, HOLLOW DRIVE 3/8" 2 7 9028-A SURVIVAL
' . 68  |PUNCH, CLINCH PLATE 1 “7 9028-A SURVIVAL
69  |PUNCH STUD PRONG PLATE 1 7 9028-A SURVIVAL
CONVERSION KIT REMOVE/INSTALL
70 |TooL 1~ 7 9028-A SURVIVAL
71 |HAND SET SNAP 2 PIECE 1 7 9028-A SURVIVAL
72 |SHEARS 6" 1 8 9028-A SURVIVAL
73 |SHEARS, BENT TRIMMER 10" 2 8 9028-A. SURVIVAL
74 |SHEARS, PINKING 9 1 8 9028-A SURVIVAL
75  |SHEARS, TAILOR 12" 2 8 9028-A SURVIVAL
76  |COMPASS 1 9 9028-A SURVIVAL
77  {HACKSAW W/BLADE 1 9 9028-A SURVIVAL
78  [PLIERS, HOG RING 1 9 9028-A SURVIVAL
79 |PUNCH, REVOLVING 812" 1 9 9028-A SURVIVAL
80 |WRENCH, ALLENSET 11 PIECE 1 9 9028-A SURVIVAL
81 |ALLEN WRENCHES 12 PIECES 1 10 9028-A SURVIVAL
82 |DIAGONAL CUTTING 4" 1 10 9028-A SURVIVAL
83  |HEMOSTATS 2 10 9028-A SURVIVAL
84  |WRENCH OPEN END SET 9 PIECES 1 10 9028-A SURVIVAL
85  |SCISSORS 8" 1 8 9028-A SURVIVAL
8  |DRILL SET 30 PIECE 1 BOTTOM 9028-A SURVIVAL
87  |DRILL, ELECTRIC 3/8" ] BOTTOM 9028-A SURVIVAL
88  |HOTKNIFE W/STAND 550 WATT 1 BOTTOM 9028-A SURVIVAL
89 [POT, MELTING 1 BOTTOM 9028-A SURVIVAL
. 90  |STAPLE GUN, ELECTRIC 1 BOTTOM 9028-A SURVIVAL
. - _ . ,
Contract F41689-97-C0509 Modi@a&gxﬁAOOOZQ

TE-SE- 1724



SURVIVAL 9028A,B 9030C

8/13/99

91 LPU CLOSING TOOL 3 TOP 9028-A SURVIVAL
PUNCH & DIE, GROMMET
92 |INSERTING 2 PIECE 0 1 TOP 9028-A SURVIVAL
. PUNCH & DIE, GROMMET
93 INSERTING 2 PIECE 00 1 TOP 9028-A SURVIVAL
PUNCH & DIE, GROMMET v
94  |INSERTING 2PIECE 1 1 TOP 9028-A SURVIVAL
PUNCH & DIE, GROMMET .
95 INSERTING 2 PIECE 2 1 TOP 9028-A SURVIVAL
PUNCH & DIE, GROMMET
96  |INSERTING 2 PIECE 3 1 TOP 9028-A SURVIVAL
PUNCH & DIE, GROMMET
97  |INSERTING 2 PIECE 4 1 TOP 9028-A SURVIVAL
PUNCH & DIE, GROMMET .
98  |INSERTING 2 PIECE 5 1 TOP 9028-A SURVIVAL
99 |PUNCH CUTTING, DOUBLE BOW 1" 1 TOP 9028-A SURVIVAL
100 [PUNCH CUTTING, DOUBLEBOW  1/2" 1 TOP 9028-A SURVIVAL
101  |PUNCH CUTTING, DOUBLE BOW  3/4" 2 TOP 9028-A SURVIVAL .
102 |PUNCH CUTTING, DOUBLE BOW 5/8" 1 TOP 9028-A SURVIVAL
103 |PUNCH CUTTING, DOUBLE BOW 7/8" 1 TOP 9028-A SURVIVAL
. PUNCH CUTTING, SET
104 |HANDLE & 6 BLADES (9 PIECES) 1 TOP 9028-A SURVIVAL
105  |PUNCH CUTTING, SINGLE 316" 1 TOP 9028-A SURVIVAL
106 |PUNCH CUTTING, SINGLE 3/8" 1 TOP 9028-A SURVIVAL
107 |SCREWDRIVER SET 8 PIECE 1 | TOP, LTDR 9028-A SURVIVAL
108  |{CABINET, TOOL 1 9028-A SURVIVAL
LOCK 1 9028-A SURVIVAL

. .

i
|

Ofw 2 %?‘Q%- s {§/
2 5095 Fumkisd——

Contract F41689-97-C0509

Modi%&g%AOOOZQ

TE-S‘:’E / ? ’




SURVIVAL 9028A,B 9030C 8/13/99

WARRANTY
ITEM NO NOUN QTY | DRAWERNO | TOOLBOX | WORKCENTER ITEM
. CORD, ELECTRIG EXTENSION
1 |11FT & 16FT 2 LOCKER 9028-B SURVIVAL
2" |CUTTER, FABRIC ROUND BLADE 1 LOCKER 9028-B SURVIVAL
3 CUTTER, FOAM STRAIGHT BLADE 1 LOCKER 9028-B SURVIVAL
4 KNIFE, ELECTRIC SLICING 1 LOCKER 9028-B SURVIVAL
5 RULE, ALUMINUM 60" 1 | LOCKER 9028-B SURVIVAL
6 SQUARE, CARPENTERS .  24"X 18" 1 LOCKER 9028-B SURVIVAL ~
7 YARDSTICK, STEEL 36" 2 LOCKER 9028-B SURVIVAL
MULTIMETER 77/AN FLUKE
8 A353647 2 PIECE 1 LOCKER 9028-B SURVIVAL
9 LEADS POUCH 9 PIECE 1 LOCKER 9028-B SURVIVAL
10 THERMOCUTTER 3 PIECE 1 LOCKER 9028-B SURVIVAL W

0,,,3'2:@ WCH, prg

?
Contract F41689-97-C0509 Modigiggfiop A00029 . [ 7Y |



ASSIGNED TOOL BOXES 11 MAY, 1999
| ITEMNO NOUN QTY SHELF TOOLBOX |WORKCENTER

1 OIL CAN, PUMP, 1/4 PINT 2 1 9030-B CESE
2 OIL CAN, POUR, 2 QT. 1 1 9030-B CESE
3 GREASE GUN 2 1 9030-B CESE
4 SUCTION PUMP 1 1 9030-B CESE
5 METAL TROUGH 1 1 9030-B CESE
6 SAFETY CAN, 5 GAL. 1 2 9030-B CESE
7 FUNNEL, METAL 1 2 9030-B CESE
8 FUNNEL, PLASTIC 1 2 9030-B CESE
9 OIL CAN, PUMP 1 QT. 2 2 9030-B CESE
10 |PAN, SMALL METAL 1 2 9030-B CESE
11 PAN, LARGE METAL 1 2 9030-B CESE
12 |PAN, MED. METAL 3 3 9030-B CESE
13 |OIL CAN, POUR, 2 QT. 1 3 9030-8 CESE
14 |[FUNNEL, METAL 1 3 9030-B CESE
PAIL METAL 1 3 9030-B CESE

Contract F41689-97-C0509

k} D
<

I St’ 79

Modification A00029

130F32



ITEMNO

NOUN Qry DRAWERNO TOOLBOX WORKCENTER
1 'ADAPTER 1/4 X 3/8 DR ' T ' 9030-8 “FUEL -
> APEXBIT  10PC o 10 9030-8 FUEL
APEX HOLDER 1/4 X 3/8 DR T B 0030-8 FUEL
BOX END WR 5/8 X 9/16 - T 1 '9030-B FUEL
"BOX END WR 1/2 X 7/16 1 9030-8 FUEL
6 BOXENDWR3/8X5/16 - 1 ) 9030-8  FUEL
7 CHAIN T T T e0308 FUEL
8 COMBO 132 o 1 9030-B FUEL
"9 i{COMMON SCREWDRIVER 10" R "9030-B FUEL -
10 COMMON SCREWDRIVER 112"~ 1 L - 9030-B FUEL
11, COMMON SCREWDRIVER 2" 1 _.8030-8B  FUEL
12 :COMMON SCREWDRIVER 6" I 90308 FUEL
13 {CANNON PLUG PLIERS 1 7 7 9080-B FUEL
14 DESOLDERINGTOOL ~ R " T9030-8  FUEL
15 EXTENSION3*X 3/8DR 1 ~ . 9030-B  FUEL _
16 EXTENSION 6" X 3/8 DR __ 1 9030-8 FUEL
_ 17 _FLASHLIGHT. o 1 _9030-B FUEL
18 KEY SET 11PC 1 - T 9030-B FUEL
19 'LOCK AND KEY, TOOL BOX i 1 o ~ 9030-B FUEL
20 -OPEN END WR 11/16 X 3/4 1 9030-B FUEL
21 OPEN END WR 5/16 X 3/8 ) 1 9030-B FUEL
22 OPENENDWR 7/16 X 1/2 ) 1 9030-B FUEL
23 OPEN END WR 9/16 X 5/8 1 9030-B FUEL
24 PHILLIPS SCDR 1" 1 9030-8 FUEL
25  PHILLIPS SCDR 11/2" 1 9030-B FUEL
26 PHILLIPS SCDR 3" 1 ) 9030-8 FUEL
27  PHILLIPS SCDR 4" S 1 © 9030-B FUEL
PLIERS DIAGONAL CUTTING 1 9030-8 FUEL
. PLIERS, COMMON/SAFETYWIRE - 2 o 9030-8  FUEL
PLIERS,LONG NOSE/DUCK 2 ~9030-B FUEL
31 RATCHET APEX SET ./9 PCS 1 19030-B FUEL
32 RATCHET 3/8 1 9030-B FUEL
33 SOCKET 1/2 X 3/8 DR 1 9030-8 FUEL
34  SOCKET 3/8 X 3/8 DR 1 9030-B FUEL
35  SOCKET 5/8 X 3/8 DR 1 9030-8 FUEL
36  SOCKET 7/16 X 3/8 DR 1 9030-B FUEL
37  SOCKET 9/16 X 3/8,DR 1 9030-8 FUEL
38  SOCKET SET 1/4 DR 17PC 1 9030-B FUEL .
39  SOLDER IRON W/TIP 2PC 1 9030-8 . - FUEL
40  SPEED HANDLE 3/8 1 9030-8 FUEL
41  TEST CUP 1 9030-8 FUEL
42  TOOLBOX 1 9030-B FUEL
43 UNIVERSAL 3/8 1 9030-8 FUEL
44 VISE GRIP 1 9030-8 FUEL
45  WIRE STRIPPERS 1 9030-B FUEL
46 WRENCH ADJ 6" 1 9030-B FUEL
9@4@@ Satron, 9/7,9 9SEPTE
. 4
Contract F41689-97-C0509 Modification A00029 vy A



SURVIVAL 9028A,B 9030C 8/13/99
TNRM BLDG 960 RM 113
WARRANTY
ITEMNO NOUN QTY | DRAWERNO | TOOLBOX | WORKCENTER ITEM

1 AWL LEATHER WORKER 1 1 9030-C TNRM
2 KNIFE, POCKET 1 1 9030-C TNRM
3 NUT DRIVER 3/16" 1 1 9030-C TNRM
4 |NUT DRIVER 7/32" 1 1 9030-C TNRM
5 'NUT DRIVER 5/16" 1 1 9030-C TNRM
6  |NUT DRIVER11/32" 1 1 9030-C TNRM
7 [NUTDRIVER 174" 1 1 9030-C TNRM
8  [NUTDRIVER 9/32" 1 1 9030-C TNRM
9  |NUT DRIVER 3/8" 1 1 9030-C TNRM
10 NUT DRIVER 7/16" 1 1 9030-C TNRM
11 |NUTDRIVER 1/2" 1 1 9030-C TNRM
12 PLIERS, BELT 1 1 9030-C TNRM
13 PLIERS, WATER PUMP 1 1 9030-C TNRM
14 |PLIERS, COMMON ADJUSTABLE 1 1 9030-C TNRM
15 PLIERS, DIAGONAL CUTTING 1 1 9030-C TNRM
16  |PLIERS, DUCK BILL 1 1 9030-C TNRM
17 PLIERS, NEEDLE NOSE 1 1 9030-C TNRM
18~ |PLIERS, NEEDLE NOSE BENT 90 DEG 1 1 9030-C TNRM
19  [PLIERS, SAFETYWIRE 1 1 9030-C TNRM
20  [PLIERS, WIRE STRIPPER 1 1 9030-C TNRM
21 PLIERS, WIRE STRIPPERS 5" 1 1 9030-C TNRM
22 |SCREWDRIVER HANDLE BIT SET 5 PIECE 1 1 9030-C TNRM
23 SCREWDRIVER JEWELERS 7 PIECE 1 1 9030-C TNRM
24 SCREWDRIVER, COMMON 112" 1 1 9030-C TNRM
25 SCREWDRIVER, COMMON 2" 1 1 9030-C TNRM
26  |SCREWDRIVER, COMMON 4 1 1 9030-C TNRM

27 SCREWDRIVER, COMMON 10" 1 1 9030-C TNRM W
28 SCREWDRIVER, PHILLIPS #1 1 1 9030-C TNRM
29 SCREWDRIVER, PHILLIPS - #2 1 ] 9030-C TNRM
30 SCREWDRIVER, PHILLIPS #1X1" 1 1 " 9030-C TNRM
31 SCREWDRIV ER, PHILLIPS #2X 112" 1 1 9030-C TNRM
32 SCREWDRIVER, TORQUE #6 1 1 9030-C TNRM
33 VISEGRIP 1 1 9030-C TNRM
34 WRENCH OE 1/4" X 1/4" 1 2 9030-C TNRM
35 WRENCH OE 5/16" X 5/16" 1 2 9030-C TNRM
36 WRENCH OE 7/32" X 7/32" 1 2 9030-C TNRM
37 WRENCH SEWING MACHINE SPECIAL 4 2 .9030-C TNRM
38 WRENCH, ADJUSTABLE 6" 1 2 9030-C TNRM
39 WRENCH, ADJUSTABLE 8" 1 2 9030-C TNRM
40 WRENCH, ADJUSTABLE 10" 1 2 9030-C TNRM
41 WRENCH, BOX 12X 7/16 1 2 9030-C TNRM
42 WRENCH, BOX 3/8X 5/16 1 2 9030-C TNRM
43 WRENCH, BOX 5/8 X9/16 2 2 9030-C TNRM
44 ‘WRENCH, BOX 7/16 X 3/8 1 2 9030-C TNRM
45 WRENCH, BOX & OPEN END COMB 1" 1 2 9030-C TNRM
a6 |WRENCH, BOX & OPEN END COMB 15/16" 1 2 9030-C TNRM

Contract F41689-97-C0509

Modifigafion A00029

TE;;‘ 2 2 i 4



SURVIVAL 9028A,B 9030C

8/13/99

47 WRENCH, BOX & OPEN END COMB 7/8" 1 2 9030-C TNRM
48 WRENCH, BOX & OPEN END COMB 13/16" 1 2 9030-C TNRM
49 WRENCH, BOX & OPEN END COMB 3/4" 1 2 9030-C TNRM
50 WRENCH, BOX & OPEN END COMB 11/16" 1 2 9030-C TNRM
51 WRENCH, BOX & OPEN END COMB 5/8" 1 2 9030-C TNRM
52 WRENCH, BOX & OPEN END COMB '9/16" 1 2 9030-C TNRM
' 53 WRENCH, BOX & OPEN END COMB 1/2" 1 2 9030-C TNRM
54 WRENCH, BOX & OPEN END COMB 7/16" L 2 9030-C TNRM
55 WRENCH, BOX & OPEN END COMB 3/8" 1 2 9030-C TNRM
56 WRENCH, BOX & OPEN END COMB 5/16" 1 2 9030-C TNRM
57 WRENCH, COMBINATION 11/32 1 2 9030-C TNRM
58 WRENCH, OPEN 5/16 X 3/8 1 2 9030-C TNRM
59 WRENCH, OPEN 716 X 12 1 2 9030-C TNRM
- 60 WRENCH, OPEN 9/16 X 5/8 1 2 9030-C TNRM
61 ‘WRENCH, OPEN 11/16 X'3/4 1 2 9030-C TNRM
62 ADAPTER 3/8X 1/4 1 3 9030-C TNRM
63 ADAPTER, APEX 3/8 DR ) 1 3 9030-C TNRM
64 BIT, APEX ASSORTED 11 PIECE 1 3 9030-C TNRM
65 BITS, APEXHTS 4A 1 3 9030-C TNRM
66 BITS, APEX HTS 2 1 3 9030-C TNRM
67 BITS, APEXHTS 4 1 3 9030-C TNRM
68 BITS, APEXHTS 3 1 3 9030-C TNRM
69 BITS, APEX HTS 1/4 1 3 9030-C TNRM
70 BITS, APEXHTS:  3/8 1 3 9030-C TNRM
71 BITS, APEX SET 19PIECE 1 3 9030-C TNRM
72 CHISEL/PUNCH KIT . 7PIECE 1 3 9030-C TNRM
73 CROWFOOT, ATTACHMENT  9/16" 1 3 9030-C TNRM
74 CROWFOOT, ATTACHMENT  5/8" 1 3 9030-C TNRM
75 CROWFOOT, ATTACHMENT  11/16" 1 3 9030-C TNRM
76 CROWFOOT, ATTACHMENT  3/4" 1 -3 9030-C TNRM
77 CROWFOOT, ATTACHMENT  13/16" 1 3 9030-C TNRM
78 CROWFOOT, ATTACHMENT  7/8" 1 3 9030-C TNRM
79 CROWFOOT, ATTACHMENT  15/16" 1 3. 9030-C TNRM
80 CROWFOOT, ATTACHMENT 1" 1 -3 9030-C TNRM
81 DRILL BIT, TWIST 3/8" 1 3 9030-C TNRM
82 ENGRAVING PEN 1 3 9030-C TNRM
83 EXTENSION 3" X 3/8§ DR 1 3 9030-C TNRM
84 EXTENSION 5" X 3/8 DR 1 3 9030-C TNRM
85 FILE SET 12 PIECES 1 3 9030-C TNRM
86 FILE, HALF ROUND 1 3 *9030-C TNRM
87 FILE, RAT TAIL 1 3 9030-C TNRM
88 FILE, HANDLE 1 3 9030-C TNRM
89 HEMOSTATS 1 3 9030-C TNRM
90 KNIFE, CRAFTSMAN 1 3 9030-C TNRM
91 LID FINISHING TOOL 1 3 9030-C TNRM
92 MAGNIFYING GLASS I 3. 9030-C TNRM
.93 PARA REMOVAL TOOL 1 3 9030-C TNRM
94 PILOT CHUTE PIN INSERTER 3 PIECE 1 3 9030-C TNRM
95 PULLER USED ON 206RB1 SHAFT 1 3 9030-C TNRM

Contract F41689-97-C0509

Modﬁg@% A00029

TE-SE # 7'



SURVIVAL 9028A,B 9030C 8/13/99

PULLER USED ON 206RBI

96  |(BALANCE WHEEL) 1 3 9030-C TNRM
97  |PUNCH CENTER 2 3 9030-C TNRM
98  |PUNCH DRIFT 6 3 9030-C TNRM
99  |RATCHET 3/8 DR 1 3 9030-C TNRM
100  |SCRIBE 1 3 9030-C TNRM
101  {SENSOR PLUG TQ. TOOL 1 3 9030-C TNRM
102 |SOCKET 3/8DR X 1/2 1 3 - 9030-C TNRM
103 |SOCKET 3/8 DR X 3/8 1 3 9030-C TNRM
104 |SOCKET 3/3DR X 5/8 1 3 9030-C TNRM
105  |SOCKET 3/8 DRX 7/16 1 3 9030-C TNRM
106 |SOCKET 3/8 DR X 9/16 1 3 9030-C TNRM
107 |SOCKET CROWFOQOT ADAPTER 3/8DR 1 3 9030-C TNRM
108  |SOCKET, SET 1/4DR 17 PIECE 1 3 9030-C TNRM
109  |STEEL RULE 6" 1 3 9030-C TNRM
110  |T GAUGE 111W 2 3 9030-C TNRM
111 {T GAUGE FOR 206 RB-1 1 3 9030-C TNRM
112 |TAPS 9/32 -40 2 3 9030-C TNRM
113 |TOOL OPENER 7-33 BOBBIN CASE 1 3 9030-C TNRM
114  |UNIVERSAL SOCKET SET  9PIECE 1 3 9030-C TNRM
115 |WRENCH, ALLEN SET 11 PIECE 1 3 9030-C TNRM
116 |DRILL HAND W/BITS 10 PIECE 1 4 9030-C TNRM
117  |FLASHLIGHT 1 4 9030-C TNRM
118  |HAMMER, BALLPEEN 1 4 9030-C TNRM
119  |KNIFE, PUTTY 1 4 9030-C TNRM
. 120 |MALLET RUBBER 1 4 9030-C TNRM
121  |MALLET, RAWHIDE 1 4 9030-C TNRM
122 |PARACHUTE SAFETY PIN W/ST 2 4 9030-C TNRM
123 |PILOT CHUTE ROD 1 4 9030-C TNRM
124  |POUCH, TOOL 1 4 9030-C TNRM
125 [SHEARS 12" 1 4 9030-C TNRM
126 |SPEED HANDLE 3/3 DR 1 4 9030-C TNRM
127  |TAPE MEASURE 16' 1 4 9030-C TNRM
128  |TOOL, MAGNET RETRIEVAL 1 4 9030-C TNRM

129 |TOOL BOX 1 9030-C

cle = = =S {m%/
- W% Frahi-od

v

Contract F41689-97-C0509 Modiﬁg%gx-/\OOOZQ . TE-SE- I ? ’



9031,B,D,G,H,STB,TK, 9030D,E2110 8/13/99
WARRANTY
ITEM# NOUN QTY| LOCATION | TOOLBOX | w/C ITEM
1 SCREWDRIVER, COMMON 1" 1 1 9030D | TNRM W
2 SCREWDRIVER, COMMON 2" 1 1 9030D | TNRM
3 SCREWDRIVER, COMMON 6" 1 1 9030D | TNRM
4 SCREWDRIVER, COMMON 8" 1 1 9030D | TNRM
5 SCREWDRIVER, PHILLIPS #1 1 1 9030D | TNRM
6 SCREWDRIVER, PHILLIPS #2 1 1 9030D | TNRM
7 SCREWDRIVER, PHILLIPS #3 1 1 9030D | TNRM
3 SCREWDRIVER, PHILLIPS #4 1 1. 9030D | TNRM
9 - |CHISEL 3/8 1- 3 9030D | TNRM ~
10 #~ |HAMMER, BALLPEEN 4 OZ i- 3 9030D | TNRM
11, |PUNCH SET SPIECE 1. 3 9030D | TNRM
12 ~]PUNCH, CENTER 3/16 1 3 9030D | TNRM
13 |PLIERS, ADJUSTABLE 1. 4 9030D | TNRM
14 |PLIERS, COMMON 4 1y 4 9030D | TNRM
15 [PLIERS, DIAGONAL CUTTING 1r 4 “9030D | TNRM W
16  |PLIERS, LONG NOSE / DUCK BILL 1, 4 9030D | TNRM
17 |PLIERS, VISE GRIP _ 1. 4 9030D | TNRM
18 |[WRENCH, ADJUSTABLE 6" . I, 4 9030D | TNRM
19  |WRENCH, ADJUSTABLE 8" be 4 9030D | TNRM
20  |WRENCH, ADJUSTABLE 10" % 4 9030D | TNRM
21 WRENCH, FORD 1- 4 9030D | TNRM
22 |PLIERS, SAFETY WIRE 17 4 9030D | TNRM
23" |[WRENCH, BOX 12X 7/16 1. 5 9030D | TNRM
24  |WRENCH, BOX 3/8 X 5/16 1+ 5 9030D | TNRM
25 |WRENCH, BOX 5/8 X 9716 1~ 5 9030D | TNRM
26  |WRENCH, COMBINATION  1/4 X 1/4 1- 5 9030D | TNRM
27  |[WRENCH, COMBO 11/32 1- 5 9030D | TNRM
28  |WRENCH, OPEN 5/16 X 3/8 1. 5 9030D | TNRM
29 |WRENCH, OPEN 716X 172 1/ 5 90300 | TNRM
30 [WRENCH, OPEN 9/16 X 5/8 1/ 5 90300 [ TNRM
31 - |[WRENCH, OPEN 11/8X15/16 1- 5 9030D | TNRM
32 |WRENCH, OPEN 11/16 X 3/4 1- 5 9030D | TNRM
33 |WRENCH, OPEN 15/16 X 7/8 1- 5 9030D | TNRM
34 |WRENCH, OPEN 11716X11/8 1- 5 9030D | TNRM
35  |WRENCH; OPEN 13/16 X 7/8 1 5 9030D | TNRM
36  |AIR ADAPTER 1. 6 9030D | TNRM
37  |AIRCHUCK 1~ 6 9030D | TNRM
38  |FINGERS MECHANICAL 1r 6 9030D | TNRM
39  |HEXDRIVE ST 12 PIECE 1- 6 9030D | TNRM
40 |[KEY HEX SET 12 PIECE 1~ 3 9030D | TNRM
41 |[MAGNET 1, 6 9030D | TNRM
42~ |NUT SPLITTER 1. 6 9030D | TNRM
43 [RULE 6" 1. 6 9030D | TNRM
44 [SCRIBE 1, 6 9030D | INRM
45  |TAP AND DIE SET 37 PIECE 1- 6 - 9030D | TNRM
46  |ADAPTER 3/8 TO 1/4 L TOP 9030D | TNRM
47 « |APEX BIT-SET 30 PIECE 1. TOP 9030D | TNRM
48 _/{|APEX HOLDER 1- TOP 9030D | TNRM
49 , |EXTENSION 6" X 3/8 DR 1/ TOP 9030D | TNRM
50 " |EXTENSION 3" X 3/8 DR 1- TOP 9030D | TNRM
51 {FLASHLIGHT 1- TOP 9030D | TNRM W
52 /ALOCK 1- TOP 9030D | TNRM
53 / [RATCHET 3/8 DR 1- TOP 9030D | TNRM W
54 |SOCKET 3/8DRX 172 1 TOP 9030D | TNRM
55 |SOCKET 3/8 DR X 3/8 - TOP 9030D | TNRM
56  |SOCKET 3/8 DR X 5/8 1- TOP 9030D | TNRM
57 |SOCKET 3/8 DR X 7/16 1. TOP 9030D | TNRM

Contract F41689-97-C0509

Modificgtion A00029

TE-;E ! e



DR 9031,B,D,G,H,STB, TK, 9030D,E2110 8/13/99

58 , |SOCKET 3/8 DR X 9/16 1 - TOP 9030D TNRM
59 < |SOCKET SET 1/4 DR 18 PIECE 1r TOP 9030D TNRM
60 , |SOCKET, DEEP 3/8 DR X 3/4 le TOP 9030D TNRM
61 / |SPEED HANDLE 3/8 DR 1. TOP 9030D TNRM
62 , |TOOL BAG 1e TOP 9030D TNRM
63 UNIVERSAL 3/8 DR : 1- TOP 9030D TNRM
64 CHAIN 1 TOP 9030D TNRM
65 TOOL BOX 1 9030D TNRM

20 Sev 11 /{JL(C%/ | -
o bap 19 eSS

: ¢
Contract F41689-97-C0509 Modificgtion A00029 | TE-SE /f’ /



LR g R Y u L w y Y ]

ITEMNG™ NOUN QTY . DRAWERNO TOOLBOX WORKCENTER
‘ 1 CASE,TOOL 1 0 9030-K - FUEL
2 FLASHLIGHT 4" 1 M 9030-K FUEL
HAMMER 1 M 9030-K FUEL
’ HEMOSTAT 8" ’ 1 T 9030-K FUEL
. 5 KEY, TOOL CASE 1 KEY BOX 9030-K FUEL
6 . KNIFE, EXACTO W/COVER 2PC 1 M 9030-K FUEL
7 LOCKOUT DEVICE 1 M 9030-K FUEL
8  LOCKOUT LOCK 1 T 9030-K FUEL
9  MIRROR, INSPECTION _ 1 T 9030-K FUEL
10 MULTIMETER, DIGITAL W/LEADS 3PC 1 B 19030-K FUEL
11 PLIERS, CHANNEL LOCK v ' 1 B 9030-K FUEL -
12 'PLIERS, CHANNEL LOCK 7" 1 M © 9030-K FUEL
13 PLIERS, CUTTING 4" 1 T 9030-K FUEL
14 PLIERS, CUTTING 5" 1 T 9030-K FUEL
15 PLERS, DUCKBILLS 8" . 1 T ~ 9030-K FUEL
16 PLIERS,NEEDLENOSE 5" 1 T ~ 9030-K FUEL
17 PLIERS, NEEDLENOSE 7" 1 T 9030-K FUEL
18 PLIERS, VISEGRIP 5" 1 B 9030-K FUEL
19 SCISSORS 5" R T 9030-K FUEL
20 SCREWDRIVER, APEX SET 5PC 1 T 9030-K FUEL
21 SCREWDRIVER, COMMON 1172t 1 T 9030-K FUEL
22- SCREWDRIVER, COMMON 2" 1 T ~ 9030-K FUEL
23 SCREWDRIVER, COMMON 3" 1 - T 9020-K FUEL
24  SCREWDRIVER, COMMON 4" 1 T 9030-K FUEL
25 SCREWDRIVER, COMMON 6" 1 T 9030-K FUEL
26  SCREWDRIVER, COMMON 10" 1 B 9030-K. FUEL
27  SCREWDRIVER, COMMON 12" 2 B 9030-K FUEL
8  SCREWDRIVER, JEWLERS 2" 1 M 9030-K FUEL
SCREWDRIVER, PHILLIPS 1172 1 T 9030-K FUEL
SCREWDRIVER, PHILLIPS 2" 1 T 9030-K FUEL
31 SCREWDRIVER, PHILLIPS 3" 1 T 9030-K FUEL
32  SCREWDRIVER, PHILLIPS 4" 1 T 9030-K FUEL
33  SCREWSTARTER, PHILLIPS 1 M 9030-K FUEL
34  SCREWSTARTER, SLOT 1 M 9030-K FUEL
35  SCRIBE 1 M 9030-K FUEL
36  STRIPPER/CRIMPER, COMBOQ 1 M 9030-K FUEL
37 . TOOL, COMBO SPRING/HOOK 1 M 9030-K FUEL
38 TOOL WIRETIE ' 1 M 9030-K FUEL
39  WRENCH, ADJUSTABLE 6" 1 M 9030-K FUEL
40  WRENCH, ALLEN SET 13PC 1 M. 9030-K FUEL
41 WRENCH, CRESENT 8" 1 T 9030-K FUEL
42 WRENCH, CRESENT 10" 1 B 9030-K FUEL
43 WRENCH, COMBO 12 1 M 9030-K FUEL
44 WRENCH, COMBO 3/8 1 M 9030-K FUEL
45 'WRENCH, COMBO 5/8 - 1 M 9030-K FUEL
.46  WRENCH, COMBO 716 1 M 9030-K FUEL
47 WRENCH, COMBOQ 9/16 1 M 9030-K FUEL
WRENCH, SOCKET SET . 14 PC 1 B 9030-K FUEL

% C = quvv. [‘(Qeyiq

Contract F41689-97-C0509

Y

-

Modification A00029

m-sz - / ’J—.




TNRM, 1863EL, 9030M 8/13/99
WARRANTY
ITEMNO NOUN QTY{ DRAWERNOQ TOOLBOX WORKCENTER ITEM

«1  |EXACTO BLADES 1 1 ‘ 9030-M TNRM
L2 KNIFE EXACTO 1 1 9030-M TNRM
7 3 |KNIFEPUTTY 1" 1 1 9030-M TNRM
4 KNIFE PUTTY 3" 1 1 9030-M TNRM
5 METRIC ALLEN SET 8 PIECES 1 1 9030-M TNRM
v’6  |PIN REMOVAL TOOL ELEC 1 1 9030-M TNRM

7 PUNCH SET 7 PIECES 1 1 9030-M TNRM -
v 8 WRENCH METRIC CO SET 15PIECE 1 1 9030-M TNRM
9 CONNECTOR/CRIMP SET 3 PIECE 1 3 9030-M TNRM
&-10  |CRIMPER, WIRE KIT 1 3 9030-M TNRM
~11  |ESDPADS 1 3 9030-M TNRM
~-12  |ESD STRAP 2 3 9030-M TNRM
~13  |SOLDER IRON CONTROL 1 3 9030-M TNRM
/14 |[TURREHEAD 3 PIECES 1 3 9030-M TNRM
~ 15~ |AIR CHUCKS 2 4 9030-M TNRM
/16  |CRIMPER, HAND TOOL 1 4 9030-M TNRM
17 |GUN,HEAT 2 4 9030-M TNRM
<18  |GUN, SOLDERING 1 4 9030-M TNRM
2’19  |HOLDER, CANNON PLUG 2 4 9030-M TNRM
/20 |METER, FREQUENCY 400HZ 1 4 9030-M TNRM
21 [SOLDER IRON REST 1 4 9030-M TNRM
/22 |SOLDER IRON, LARGE 1 4 9030-M TNRM
/23 |SOLDER IRON, SMALL 1 4 9030-M TNRM
.~  |STRIPPER, THERMAL WIRE 1 4 9030-M TNRM
«35  [VISE 2 1/2" MOD 301 1 BENCH 9030-M TNRM
~26 |CRIMPPERS, LARGER 1 BOTTOM 9030-M TNRM
\ [ ~727 |INDICATOR, PHASE 1 BOTTOM 9030-M TNRM
228 |TOOL POUCH 1 BOTTOM 9030-M TNRM

Ofo 11 5 N

#

Contract F41689-97-C0509

Jorde T2
9 YeTG Bkl

Modiﬁﬁggcql A00029

vy



9031,B,D,G,H,STB,TK, 9030D,E2110 8/13/99
. : WARRANTY
ITEM# : NOUN QTY ] LOCATION | TOOLBOX | wrC ITEM
Pl HARD HATS ORANGE 3 1A 9031 ACFT
2 RAGS W/PINS FOR BUNDLES OF 10 6 1B 9031 | ACFT
-3 6 FT CONTRACTOR LEVEL 1 1B 5031 ACFT
~~ 4 |T-38 FUEL HOSE 1 2A 9031 ACFT
&5 |HOSE INTERCONNECT (AIR CONDITIONER) 1 2B 9031 ACFT
/6 EAR DEFENDERS 4 2C1 9031 ACFT
"1~ |VACUUM CLEANER BACK PACK W/ HOSE 1 2D1 9031 ACFT
8 VACUUM CLEANER ACCESSORIES 9 PIECE 1 2D2 9031 ACFT
9 SHOP VAC W/HOSE 4 ATTACH 1 2E1 9031 ACFT -
/ 1)-  |SHOP VAC W/HOSE 1 ATTACH 1 2E2 903] ACFT
pant AIR HOSES 2 2C2 9031 ACFT
/12~ |CHAINS 3 PIECE 2 3B 9031 ACFT
< 13 |FUEL, DRAIN WRENCH 1 3B 9031 ACFT
14 SPR FUEL ADAPTER 1 3B 9031 ACFT
15 |JACK HANDLES 2 3B 9031 ACFT
716 |JACK, 15 TON 1 3C1 9031 ACFT
17 [IACK, 5 TON . 1 3C1 9031 ACFT
18 |DRILL CORDLESS 3/8 7 PIECE 1 3C2 903] ACFT
» 18 |JACK3TON 3 3D1 9031 ACFT
« 20 [JACK7TON 1 3D1 9031 ACFT
7~ 2} . [JACK HANDLES 5 3D1 9031 ACFT
22 |LUG WRENCH 1 3D1 9031 ACFT
=" 23 [JACK STANDS 4 3D2 9031 ACFT
<~ 24 [CASTERS 4 3El 9031 ACFT
«” 25~ |CARTRIDGE BOX 1 3E2 9031 ACFT
~"26 |[SPR FUEL ADAPTER 1 3E2 9031 ACFT
» 27 |WRENCH IMPACT 1 3E2 9031 ACFT
v”28 - |SCREWDRIVER SET 13 PIECE 1 4A 5031 ACFT
,~29  |TOW KIT 16 PIECE 1 4A 9031 ACFT
~30 - [PERS HARNESSKIT #1 4 PIECE (6006 1 4B 9031 ACFT
~“31  |PERS HARNESS.KIT #2 7PIECE G6012 1 4B 9031 ACFT
~ 32 |PERS HARNESSKIT#3 7PIECE G6013 1 4B 9031 ACFT
~33  [C-141 SAFETY ROPE KIT#4 5 PIECE G 6015 1 4B 9031 ACFT
34 |ALLEN,WRENCH SET 9PIECE 1 4C 9031 ACFT
» 35 |BEARRING, DRIVER (LOCAL MAN) 1 4C 9031 ACFT
~-36  |BOLT,CUTTER 1 4C 9031 ACFT
¢’ 37 |BRASSPUNCH 10" (LOCAL MAN) 1 4C 9031 ACFT
-~ 38 [BRASS,PUNCH 6 1/4 (LOCAL MAN) 1 4C 9031 ACFT
¢ 39 _ |FEELER,GAGE 25 BLADE 1 4C 9031 ACFT
AU |HACKSAW 2 aC 9031 ACFT
¢ 41~ |HAMMER BALL PEEN 1 4C 9031 ACFT
w42 |HAMMER 48 0Z 1 4C 9031 ACFT
33~ |HAMMER,.CLAW 1 4C 9031 ACFT
v 44, |HAMMER RAWHIDE 1 4C 9031 ACFT
%5 |KC-135 FUEL DRAIN TOOL F 6584-500 1 4C 9031 ACFT
.46 |PLIERS NEEDLE NOSE ANGLE 1 4C 9031 ACFT
~ 47 [ROD 39.5" ENGINE MOUNTS 1 4C 9031 ACFT
~ #  |RULER 6" 1 4C 9031 ACFT
/49 |TAPS 7 PIECE 1 4C 9031 "ACFT
50 |SNOOPY FASTENER TOOL 1 4C 9031 ACFT
~ 5 |STAPLE,GUN 1 4C 9031 ACFT
v’ 5% |TAPHANDLE 1 4C 9031 ACFT
< 5 |TAPE25® 1 4C 9031 ACFT
/54 |TAPE, MEASURE, STEEL 6’ 1 4C 9031 ACFT
« 557 136" X 1/2 DRIVE ADAPTER 1 4D 9031 ACFT
756 |ACES I1 EJECTION ST LOCK 1 4D 9031 ACFT
/57  |ADAPTER 12X 3/4 1 4D ACFT

Contract F41689-97-C0509

ModifisagjentA00029

9031

w5t I PY




9031,B,D,G,H,STB,TK, 9030D,E2110

8/13/99

58 _~TADAPTER 1/2 X 3/8 1 4D 9031 ACFT
59 APTER 1/4DR X 3/8 1 4D 9031 ACFT
60 «~ |ADAPTER 3/8 X 1/2 1 4D 9031 ACFT
61 «~ |ADAPTER 3/8 X 1/4 1 4D 9031 ACFT
62 ~ |AX] EN WRENCH, SCREWDRIVER 1 4D 9031 ACFT
63 « |BRUSH, FILE 2 PIECE 1 4D 9031 ACFT
64 »~ |C-141 FUEL TANK COVER 1 4D 9031 ACFT
65 «~ [CANOPY HINGE RESTRAINT TOOL F-15 1 4D 9031 ACFT
66 .~ |F>t6 CANOPY UNLOCK TOOL 1 4D 9031 ACFT
67 .~|FILE, HANDLE 1 4D 9031 ACFT
68 _~|FILE, SET 14 PIECE 1 4D 9031 ACFT
69 EEAT, FILE 1 4D 9031 ACFT
70 3”|FORD, WRENCH 1 4D 9031 ACFT
71 ,~1KC-135 COWLING TOOL 1 4D 9031 ACFT
72, K£-135 FUEL DRAIN TOOL 1 4D 9031 ACFT
73 ~|PIPE, WRENCH 2 4D 9031 ACFT
74 ~”|PUNCH LEATHER 1 4D 9031 ACFT
75 4 /JRETAINING, RING PLIERS 2 4D 9031 ACFT
76 " [RETAINER, RING ADAPTERS 19PIECE 1 4D 9031 ACFT
77 UND, FILES W/HANDLES 2 4D 9031 ACFT
78 .~ |SOCKET 1 7/8 X 3/4DR 1 4D 9031 ACFT
79 |SOCKET 1/2" EXTENSION 1 4D 9031 ACFT
30 KET SPLINE 1" DR X 1 3/16 1 4D 9031 ACFT
81 SOCKET, SET 24PIECE 1 4D 9031 ACFT
82" ~|TAIL HOOK HOLDER F-11] 1 4D 9031 ACFT
83 _/1THMREAD FILE 1 4D 9031 ACFT
84 PN, SHRS 12 1/2X 8" 2 4D 9031 ACFT
85 ” [ULTRA JET ASSESSORIES 4 PIECE 1 4D 9031 ACFT
86 / JWLTRA JET DUSTER 1 4D 9031 ACFT
87 ./ |UNIVERSAL 1/2 DR I 4D 9031 ACFT
88 _/ |LNIVERSAL 1/4 DR 1 4D 9031 ACFT
89 7 |UNIVERSAL 3/8 DR 1 4D 9031 ACFT
90 .~ | WIRE STRIPPER 1 4D 9031 ACFT
91 WRENCH,BOX 1” X15/16 1 4D 9031 ACFT
92 _[WRENCH,OPENEND 13/16 1 4D 9031 ACFT
93, | ADAPTER IMPACT 6" 1 4E 9031 . ACFT
94 | AR ADAPTER, TWO WAY (LOCAL MAN) 1 AE 9031 ACFT
95 Z]AIRBLOW GUN 1 4E 9031 ACFT
96 " |AIR,CHUCKS - 2 4E 9031 ACFT
97 " |CAULKING,INJECTION GUN 1 _4E 9031 ACFT
98 ~”|DRILL BITES,SET 30PIECE 1 4E 9031 ACFT
99 . APRILL , HEAVY DUTY, 1/2 DRIVE 1 AE 9031 ACFT
100 +” [DRILL CHUCK-3/8 1 4E 9031 ACFT
101 ,.~[PRILL,ELECT 3/3DR 1 4E 9031 ACFT
102 GRAVER 1 4E 9031 ACFT
103 UE,GUN 1 4E 9031 ACFT
104 ./ |RIVIT KIT 6PIECE 1 AE 9031 ACFT
105 ,/JROTARY TOOL 1 4E 9031 ACFT
106 ,,~{BOTARY TOOL ACCESSORY KIT 9 PIECE 1 4E 9031 ACFT
107 v |SOCKET SET, IMPACT 8PIECE 1 4E 9031 ACFT
108 , /SOLDERING,IRON 1 4E 9031 ACFT
109 ,-1vACUUM 1 4E 9031 ACFT
110 v* NCH AIR 1 4E 9031 ACFT
111 «” | WRENCH PNEUMATIC IMPACT 2 PIECE 1 4E 9031 ACFT
112 TENDER VALVE 1 4F 903] ACFT
113 /JEAGE ASSY 0400 PSI 2PIECE 3 4F 9031 ACFT
114 ./ JGAGE,0 TO 3000 PSI 2 PIECE 2 4F 9031 ACFT
115 £ ANFLATOR KITS 50-600 2 PIECE 3 4F 9031 ACFT
116 < |SPECIAL HIGH PRESSURE VALVE 1 4F 9031 ACFT

Contract F41689-97-C0509

Modifigasion A00029

TE-SE-

lPS




9031,B,D,G,H,STB,TK, 9030D,E2110

8/13/99

11/ ~|VALVE,CORE WRENCH 1 4F 9031 ACFT
118 . /[INFLATOR KIT 50-600 2 PIECE 1 4G 9031 ACFT
119 ,/JGAGE PRESSURE 0-150 PSI 3 PIECE 1 4G 9031 ACFT
120 / JF-15 TAIL HOOK SLING 1 4G 9031 ACFT
121 / |F-15, SAFETY PINS 4 PIECE 1 4G 9031 ACFT
122 / [SOCKET, 1/2DR X 1 112 1 4G 9031 ACFT
123 KET, 1/2’DR X 1 3/8 1 4G 9031 ACFT
124 " |BEARING WRENCH 3" 1 4G 9031 ACFT
125 EARING CAN 3 1/4 1 4G 9031 ACFT
126 «” |BEARING CAN 4 3/8 | Mg a5 | 9031 | ACFT
127 w” |BEARING CAN 3 3/4 1 4G 9031 ACFT
128 ¢ JSOCKET, SOCKET WRENCH (AXLE) 1 4G 9031 ACFT
129y |EA5,JACKPADS 4PIECE 1 4G 9031 ACFT
130 3~ RAOSE STEERING GEAR PIN 1 4G 9031 ACFT
131,/ [F-15 SPEED BRAKE LOCK 1 4G 9031 ACFT
132 -15 JACK ADAPTERS 2 AG 9031 ACFT
133/ |MULTIMETER 4 PIECE 1 4H 9031 ACFT
134 ,~"|BUNG WRENCH 1 4H 9031 ACFT
135 .~{DYNAMOMETER 2PIECE 1 4H 9031 ACFT
E-16,HYD HAND PUMP HANDLE (LOCAL

136 .~ |MAN) ' 1 4H 9031 ACFT
137 .~ |FIRE HYDRANT WRENCH 3 4H 9031 ACFT
138 .~"|FIRE,HYDRANT ADAPTER 1 4H 9031 ACFT
139 _~INOZZLE FIREHOSE (RED) 2 4H 9031 ACFT
140 _~{NOZZLE FIREHOSE (GREEN) 1 4H 9031 ACFT
141 | TORQUE,WR 150-750 2 PIECE 2 4H 9031 ACFT
142 | TORQUE,WR 30-150"LBS 2 PIECE 2 4H 9031 ACFT
143 /|TORQUE,WR 700-1600"LBS 2 PIECE 1 4H 9031 ACFT
144 .~|B-52 CRANK HANDLE 1 41 9031 ACFT
145 ./ |B-52,SPOILER LOCKS KIT 5 PIECE 1 41 9031 ACFT
146 .~ |BEARING,LUBE 2PIECE 1 41 9031 ACFT
147 [C-130 DOME WRENCH 1 41 9031 ACFT
148 ~]C-141.COWL DOOR ADAPTERS 2 41 9031 ACFT
149 -135,AXLE SLEEVE COVER 1 41 9031 ACFT
150 «]KC-135,SPOILER LOCKS KIT 5 PIECE 1 41 9031 ACFT
151 /” |PIPE STRAP WRENGH 1 41 - 9031 ACFT
152 /" [PULLER KIT 26PIECE i 41 9031 ACFT
153 -38,CANOPY RIG PINS 24PIECE 1 41 9031 ACFT
154 38,JACKPADS 17PIECE 1 4y 9031 ACFT
155 «” |B<16,JACKPADS 6PIECE 1 4 9031 ACFT
156 < |SOCKET, 3/4’ DR X 2 1/4 1 47 9031 ACFT
157 2 |SOCKET, I'DR X 2 5/8 1 4J 9031 ACFT
158 /” |SOCKET.DEEP 1/2 DR X 7/8 2 4) 9031 ACFT
159 -10 SPANNER WRENCH 1 4] 9031 ACFT
160 |P<16 NLG JACK ADAPTER 2 PIECE 1 43 9031 ACFT
161 «|PIN SAFETY 2" 1 4] 9031 ACFT
162 .,/ IPIN SAFETY 4 1/4" 3 4] 9031 ACFT
163/ }F16 BLEED HOSES 1 4] 9031 ACFT
164 / |SPANNER WRENCH 5120000667818FL 1 4] 9031 ACFT
165 .~ |ADAPTER 1/2 X 3/4" 1 4] 9031 ACFT
166 < |ADAPTER 3/4 X 1" 1 4] 9031 ACFT
167 , JADAPTER 3/8 X 1/2 1 4] 9031 ACFT
_ 168y JSOCKET, 1" DR X 3" 1| A3 9 5031 ACET
169« |#15 NLG ADAPTER 1 ] 9031 ACFT
170 «” |[SOCKET CAN 5 1/8" 1 4] 9031 ACFT
171 /" |E-111 JACK PAD SET 4 PIECE 1 4] 9031 ACFT
172 /JAIRCRAFT SLING G6025 1 5A 9031 ACFT
173/ |CANOPY SLING G9104 1 SA 9031 ACFT

Contract F41689-97-C0509

Modifpég‘ergAOOOZQ

re s 1Fé




9031,B,D,G,H,STB, TK, 9030D,E2110 8/13/99

174 ]A-}0 CANOPY FIX 1 5B 9031 ACFT
F15 CANOPY SLING G9110 (INCLUDES
175 //|SKING 9878) 1 5B 9031 | ACFT
176 ./|HOISTING ADAPTER G9113 1 5B 9031 | ACFT
177 .~ |K€135 BOOM SLING 1 5C 9031 ACFT
178 |E46 SEAT SLING G 9105 1 5C 5031 ACFT
179 ERCOM SYSTEMS 2 PIECE 3 5D 9031 ACFT
130 ¢ |BUMPER JACK 1 SE 9031 ACFT
181 «~|CROW BAR 1 5E 9031 ACFT
182 K HANDLE 1 SE, 9031 ACFT
—| 183 OPY SUPPORT F111 1 SF 9031 ACFT ~
~{ 184 y/|E-111 FLAP DR ADAPTER 1 SF ' 9031 ACFT
185, }¥-16 CANOPY LOCK 1 SF 9031 ACFT
— 1864 ]F-16 CANOPY STRUT 2 B3 9031 ACFT
~{ . 187 ¢ [E-t6 CANOPY SUPPORT K3 SF 9031 ACFT
188 RON WET 4 6A © 9031 ACFT
189 ./ |ELECTRICAL, CORDS 5 6B 9031 ACFT
190 ,~{JET,LIGHTS 2 6B 9031 ACFT
191 _]COMMUNICATION CORDS 5 6C 9031 ACFT
192 ,/|HEADSETS 9 6C 9031 ACFT
193 | AIRCRAFT BOOTIES 4 PR 6D 9031 ACFT
194 15611 GAGE SET 1IPIECE (FREON) 1 6E 9031 ACFT
195 _~|PUMP HAND (SOAP) 1 6E 9031 ACFT
196 ./ |FACE SHIELDS 4 CAGE 9031 ACFT
197 , |BUCKETS 3 CAGE 9031 ACFT
198 " |FUNNEL 2 CAGE 9031. ACFT
199 _/|KC-135 HARNESS BAR 1 CAGE 9031 ACFT
200 «~|LADDERS 8 FT 1 CAGE 9031 ACFT
201 _{LADDER MULTILEVEL 1 CAGE 903] ACFT
202~ |LADDER 6 FT 3 CAGE 9031 ACFT
203 p«/|LADDER 4 FT 2 CAGE 9031 ACFT
204 ~JMECHANIC'S CREEPER 2 CAGE 9031 ACFT
205,/ |BAIN SUITS 8SE CAGE 9031 ACFT
206 ,~]BUBBER, GLOVES 6PR CAGE 9031 ACFT
207 »~"|RUBBER BOOTS 9PR CAGE 9031 ACFT
208 .~|SPIDER ELECTRICAL G 5999 1 CAGE 9031 ACFT
209 __AGREASE GUNS WITH 3 FITTINGS 9 CAGE 9031 ACFT
210 ]OIL CANS - LARGE 4 CAGE |. 9031 ACFT
211 /]@IL CANS =~ SMALL 4 CAGE 9031 ACFT
212 ¢ JPRESSURE WASHER 1 | WASHRACK 9031 ACFT
213 £ [SOAP PUMP 2 | WASHRACK 9031 ACFT

Wi ofd v st L <
268097 Franhidiid™

#
Contract F41689-97-C0509 ModiffrgggnA00029 TESE [ ’7




AT DIV b | NS LIS

ITEMNO NOUN — Coary DRAWER NO TOOLBOX WORKCENTER

1 ADAPTER1/4X38DR K ' . 9031-A FUEL
ADAPTER 3/8X1/4 |  9031-A FUEL

'ALLEN WRENCH R T : ©9031-A FUEL
CAPEX o 17 ‘ . 9031-A  FUEL
'APEX HOLDER 1/4"3/8DR ‘ 1 8031-A FUEL

6  APEXHOLDER 5/16"3/8DR 1 9031-A FUEL

7 BALLPEEN HAMMER - S . _9031-A  FUEL
8  BOXENDWRENCH 12x716 ~— = == = AT T e0s1-A T FUEL

9 BOXEND WRENCH 3/8X5/16 | R T U 9031-A . FUEL
10 [BOX END WRENCH 5/8X9/16 T - 1 9031-A  FUEL
11 ‘BOX END WRENCH 7/16X3/8 A
12 BOX END WRENCH 9/16X1/2
13 BREAKERBAR 3/8

14 CHAIN
15 CHANNEL LOCK PLIERS’

16 .CHUCK, AIR HIGH PRESSURE
17 CRESENT WRENCH 6"

18 DKES &
19  DUCKBILLPLIERS ~ ~
20 EXTENTION 2 /2" 3/8DR
21 EXTENTION 6"3/8DR
22 EXTRACTOR, COTTER KEY
23 FLASHLIGHT
24  HOLDER, SCREW
25  KEY, LOCKOUT LOCK
26 KEY, TOOL BOX
27 LOCK OUT DEVICE

LOCKOQUTLOCK20 .
LOCK, TOOL BOX
NEEDLENQSE PLIERS

31 OPENEND WRENCH 11/32X11/32 9031-A FUEL
32 OPEN END WRENCH 1/2X1/2 9031-A FUEL

1
1 9031-A FUEL
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1 .
33  OPEN END WRENCH 1/2X7/16 1 9031-A FUEL
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1

. 9031-A  FUEL
© 9031-A FUEL
9031-A  FUEL

9031-A FUEL

© 9031-A FUEL
- 19031-A FUEL
8031-A . FUEL
C9031°A  FUEL
9031-A  FUEL

9031-A FUEL .

9031-A  FUEL

9031-A FUEL

© 9031-A  FUEL
. 9031-A FUEL
KEY BOX  9031-A FUEL
© 9031-A FUEL

9031-A FUEL

9031-A FUEL

9031-A FUEL

34  OPEN END WRENCH 3/4X11/16 9031-A FUEL
"35 OPEN END WRENCH 3/8X3/8 9031-A FUEL
36 - OPEN END WRENCH 3/8X5/16 9031-A FUEL
37  OPEN END WRENCH 5/16X1/4 9031-A FUEL
38  OPEN END WRENCH 5/16X5/16 9031-A FUEL
39 OPEN END WRENGH 5/8X9/16 9031-A FUEL
40  OPEN END WRENCH 7/16X3/8 9031-A FUEL
41 OPEN END WRENCH 7/16X7/16 9031-A - FUEL
42 OPEN END WRENCH 9/16X1/2 2031-A FUEL
43 PENCIL, GREASE 9031-A FUEL
44  PUNCH 174 9031-A FUEL
45 PUNCH 1/8 9031-A FUEL
46  PUNCH 3/8 9031-A FUEL
47  RATCHET 3/8 - 9031-A FUEL
48 -~ RULER 6" '9031-A FUEL
49  SAFETY WIRE PLIERS 9031-A FUEL
50 SCREWDRIVER, PHILLIPS 4" 9031-A FUEL
51 SCREWDRIVER, COMMON 6" 9031-A FUEL
52 SCREWDRIVER, COMMON 1 1/4" 9031-A " FUEL
53  SCREWDRIVER, COMMON 3 3/4" 9031-A FUEL

4 SCREWDRIVER, COMMON OFFSET 9031-A  FUEL
‘ SCREWDRIVER, PHILLIPS 1 1/2"

9031-A FUEL
‘SCREWDRIVER, PHILLIPS 3 1/4" 9031-A FUEL

1 Contract F41689-97-C0509 = Modification A00029 , TE-5& / ”




9 Septernber, 1998

ASSIGNED TOOL BOXES

ITEMNO

7

60
61
62
63
64
65
66
67
68
69
70

71.

72
73

74

NOUN

'SCREWDRIVER, PHILLIPS OFFSET

SCREWDRIVER, SNOOPY

.SOCKET DEEP 1/2" 3/8DR
'SOCKET DEEP 5/8" 3/8DR

SOCKET DEEP 7/16" 3/8DR

-SOCKET DEEP 9/16" 3/8DR

SOCKET SHALLOW 1/2" 3/8DR

'SOCKET SHALLOW 11/16" 3/8DR

SOCKET SHALLOW 11/32" 3/8DR
SOCKET SHALLOW 3/4" 3/8DR -
SOCKET SHALLOW 5/16" 3/8DR

-SOCKET SHALLOW 5/8" 3/8DR
SOCKET SHALLOW 7/16" 3/8DR

SOCKER SHALLOW 9/16" 3/8DR
SPEED HANDLE 3/8DR
TOOL BOX

i UNIVERSAL 3/8"

VISE GRIP__ 7"

Qty DRAWER NO  TOOLBOX WORKCENTER
1 9031-A FUEL
1 9031-A FUEL
1 9031-A FUEL
1 9031-A FUEL
1 9031-A FUEL
1 9031-A FUEL
1 9031-A FUEL
1. 9031-A FUEL
1 9031-A FUEL .
1 9031-A FUEL
1 9031-A FUEL
1 9031-A FUEL
1 9031-A FUEL
1 9031-A FUEL
1 9031-A FUEL
1 9031-A FUEL
1 9031-A FUEL
1 9031-A FUEL

, AL
CE= S\jﬂ,

Contract F41689-97-C0509

o

R

[ % 5S<p £y

Maodification A00029



9031,B,D,G,H,STB,TK, 9030D,E2110

WARRANTY
ITEM # NOUN QTY | LOCATION | TooLBOX | Wi ITEM

/1 [saFETY WIREROLL 1 3 9031B | ACFT
/2 |DikEs, 8" 1 3 9031B | ACFT
. ¢ 3 |ALLEN WRENCH SET, 12 PIECE 1 4 9031B | ACFT
- / 4  |WRENCH, COMBO 1/a" 1 5 9031B | ACFT
75 WRENCH, COMBO 3/38" 1 5 9031B | ACFT
<6 |WRENCH, coMBO 716" 1 5 903IB | ACFT
/7 |WRENCH, CRESCENT. 8" 1 5 9031B | ACFT
78 WRENCH, OPEN 3/8 X 5/16 1 5 9031B ACFT
-9 |PLIERS. SAFETY WIRE 1 6 9031B | ACFT
~10  |PLIERS. VISE GRrip, 7" 1 6 9031B | ACFT
~11 . |SPEED HANDLE, 3/8 DR 1 6 9031B | ACFT
12~ |CABLE 1 7 9031B ACFT
| /13 |FLASHLIGHT 3 CELL 1 7 9031B | ACFT
/14 |LocK WKEY 1 7 9031B | ACFT
/15 |MAGNET EXTENSION 1 7 9031B | ACFT
/16  |SCREWDRIVER 8" 1 7 9031B | ACFT
17 |ADAPTER, 1/4 TO 3/8 DR 1 TOP 9031B | ACFT
18 |ADAPTER, 3/8 TO'1/4 DR 1 TOP 9031B | ACFT
/19 AIR CHUCK, HIGH PRESSURE 1 TOP 9031B ACFT
/20 |APEX HI TORC #2 1 TOP 9031B ACFT
/21 |APEXHITORC #3 1 TOP 9031B | ACFT
/22 |APEX HITORC #4 1 TOP 9031B | ACFT
/23 |APEX HOLDER, 3/8 DR 1 TOP 9031B | ACFT
724 APEXS CROSS HATCH 7 PIECE 1 TOP 9031B ACFT
/ 25  |APEXS HEX 12 PIECE ' 1 TOP 9031B | ACFT
. /26  |APEXS HI-TORC 5 PIECE 1 TOP 9031B | ACFT
/27 |EXTENSION, 3/8 DR X 3 1 TOP 9031B | ACFT

/28  |EXTENSION, 3/8 DR X 8" 1 TOP 9031B | ACFT w

/29  |RATCHET, 38 DR 1 TOP 9031B | ACFT W
/30 [SCREWDRIVER, COMMON, 4" I TOP 9031B | ACFT
/31 |SCREWDRIVER, PHILLIPS 4" 1 TOP 9031B | ACFT

/.32 [SOCKET, 38 X 378 DR 1 TOP 90318 ACFT w
33 |TOOL BOX 2 picce 1 9031B | ACFT

O/

Contract F41689-97-C0509

Page 1

Modification A00029

2o S@ 1 LA =

99 ,2%”79 ke

s 90

8/13/99




9031,B,D,G,H,STB, TK, 9030D,E2110 8/13/99
WARRANTY
ITEM # NOUN QTY| LOCATION | TOOLBOX | w/C ITEM
1 ADAPTER, 1/4 DR TO 3/8 1 TP SH 9031D ACFT
2 ADAPTER, 3/8 DR TO 1/2 1 ‘TP SH 9031D ACFT
3 ADAPTER, 3/8 DR TO 1/4 2 TP $H 9031D ACFT W (1EA)
4 UNIVERSAL, 1/4" 1 TP SH 9031D ACFT W (1EA)
5 APEX HOLDER, 1/4 DR 2 TP SH 9031D ACFT
6 APEX HOLDER, 3/8 DR 2 TP SH 9031D ACFT
7 APEX, HIGH TORQUE SLOT, 3/8 DR, #5 1 TP SH 9031D ACFT
8 APEX, HIGH TORQUE SLOT, 3/8 DR, #4 1 TP $H 9031D ACFT
9 APEX, HIGH TORQUE SLOT, 1/4 DR, #2 2 TP SH 9031D ACFT -
10 |APEX, HIGH TORQUE SLOT, 1/4 DR, #3 2 TP SH 9031D ACFT
11. |APEX SET 22 TP SH 9031D ACFT
12 |BRKER BAR, 1/2 DR 1 TPSH 9031D | ACFT
13 CHISEL, 6" 1 TP SH 9031D ACFT
14  |AIR CHUCK, HIGH PRESSURE 1 TP SH 9031D ACFT
15 |CROWFOOT, 3/8 DR X 11/16 1 TP SH 9031D ACFT
16  |JCROWFOOT, 3/8 DR X 3/4 I TP SH 9031D ACFT
17  |NUT DRIVER, 1/4 DR 1 TP SH 9031D ACFT
18  |EXTENSION, 1/4 DR, 3" 1 TP SH 9031D ACFT
19 EXTENSION, 1/4 DR, 6" 1 TP SH 9031D ACFT
20 EXTENSION, 3/8 DR, 3" 1 TP SH 9031D ACFT
21 |EXTENSION, 3/3 DR, 6" 1. TP SH 9031D ACFT
22 |TIRE TREAD DEPTH GAUGE 1 TP SH 9031D ACFT
23 FLASHLIGHT 3 TP SH 9031D ACFT
24 RATCHET, 1/4 DR 1 TP SH 9031D ACFT
25  |RATCHET, 3/8 DR 2 TP SH 9031D ACFT
26 SOCKET, 1/4 DR X 112 1 TP SH 9031D ACFT
27  |SOCKET, 1/4 DR X 7/16 1 TP SH 9031D ACFT
28  |SOCKET, 1/4 DR X 3/8 1 TP SH 90310 | ACFT
29  |SOCKET, 1/4 DR X 11/32 1 TP SH 9031D ACFT
30  [SOCKET. 1/4 DR X 5/16 1 TP SH 9031D ACFT
31 SOCKET. 1/4 DR X 9/32- 1 TP SH 9031D ACFT
32 {SOCKET, 1/4 DR X 1/4 1 TP SH 9031D ACFT
33 SOCKET, 1/4 DR X 7/32 1 TP SH 9031D ACFT
34  |SOCKET, 1/4 DR X 3/16 1 TP SH 9031D ACFT
35 SOCKET, 3/8 DR X 3/4 1 TP SH 9031D ACFT
36  |SOCKET,3/8DR X 11/16 1 TP SH 9031D ACFT W
37  |SOCKET, 3/8 DR X 5/8 1 TP SH 9031D ACFT
38 |SOCKET.3/8 DR X 9/16 1 TP SH 9031D ACFT
39 SOCKET., 3/8 DR X 1/2 1 TP SH ° 9031D ACFT
40  |SOCKET.3/8 DRX 7/16 1 TP SH 9031D ACFT
41 SOCKET, 3/8 DR X 3/8 1 TP SH * 9031D ACFT
42 |SOCKET,3/8 DR X 11/32 1 TP SH 9031D ACFT
43 SOCKET, 3/8 DR X 5/16 1 TP SH 9031D ACFT
44 |SOCKET, SPLINE, 3/8 DR X 1/2 1 TP SH 9031D ACFT
45  |SOCKET, SPLINE, 3/8 DR X 5/8 1 TP SH 9031D ACFT w
46  |SOCKET. DEEP, 1/4DR X 12 1 TP SH 9031D ACFT W
47" |SOCKET, DEEP, 3/8 DR X 3/4 1 TPSH 9031D ACFT
48  |SOCKET, DEEP, 3/8 DR X 11/16 1 TP SH 9031D ACFT
49  |SOCKET, DEEP, 3/8 DR X 5/8 1 TP SH 9031D ACFT
50 " |SOCKET, DEEP, 3/8 DR X 9/16 1 TP SH 9031D |- ACFT a
Page 1
‘Contract F41689-97-C0509 Modification AOOOZQ TE-5£" / 9,




9031,B,D,G,H,STB,TK, 9030D,E2110

8/13/99

51 SOCKET, DEEP, 3/8 DR X 7/16 1 TP SH 9031D ACFT
52 |SOCKET, DEEP, 3/8 DR X 3/8 1 TP SH 9031D ACFT
53 MSURING TAPE, 6’ 1 TP SH 9031D ACFT
54 VALVE PNEUMATIC TIRE 1 TP SH 9031D ACFT
55  |COTTER KEY EXTRACTOR 1 DRW | 9031D ACFT
56  |WRENCH, CRESCENT, 6" 2 DRW 1 9031D ACFT
57 WRENCH, CRESCENT, 10" 1 DRW 1 9031D ACFT
58  |SCREWDRIVER, COMMON, 1" 1 DRW 2 9031D ACFT
59  |SCREWDRIVER, COMMON, 6" 1 DRW 2 9031D ACFT
60  |SCREWDRIVER, COMMON, 2 3/4" 1 DRW 2 9031D ACFT
61 SCREWDRIVER, COMMON, 3 3/4" 1 DRW 2 9031D ACFT
62  |SCREWDRIVER, COMMON, OFFSET, 3/8 1 DRW 2 9031D ACFT
63 SCREWDRIVER, COMMON, W/HOLDER, 6" 1 DRW 2 9031D ACFT
64  |SCREWDRIVER, HI TORQUE, #10 1 DRW 3 9031D ACFT
65 SCREWDRIVER, HI TORQUE, #8 1 DRW 3 9031D ACFT
66  |SCREWDRIVER, PHILLIPS, 4" 2 DRW 3 9031D ACFT
67 |SCREWDRIVER, RATCHET TYPE 7 PIECE 1 DRW 3 9031D ACFT
68  |DIKES, 6" 1 DRW 4 9031D ACFT
69  |DIKES,71/2" 1 DRW 4 9031D ACFT
70 PLIERS, CHANNEL LOCK 1 DRW 4 9031D ACFT
71 PLIERS, DUCKBILL 1 DRW 4 9031D ACET
72 |PLIERS, NEEDLENOSE 1 DRW 4 9031D ACFT
73 - |PLIERS, SAFETY WIRE 2. DRW 4 9031D ACFT
74  |PLIERS, VICE GRIP, 7" 1 DRW 4 9031D ACFT
75  |PLIERS, VICE GRIP, 10" 1 DRW 4 9031D ACFT
76  |PLIERS, COMMON, 6 3/4" 1 DRW 4 9031D ACFT
77  |MECHANICAL FINGERS 1 DRW 5 9031D ACFT
78 MAGNET, FLEX 1 DRW 5 9031D ACFT
79 WRENCH, BOX, 3/4 X 11/16 1 DRW 5 9031D ACFT
80 |WRENCH, BOX, 5/8 X 9/16 1 DRW 35 9031D ACFT
81 WRENCH, BOX, 9/16 X 1/2 1 DRW 5 9031D ACFT
82  |WRENCH, BOX, 112X 7/16 1 DRW 5 9031D ACFT
83 WRENCH, BOX, 7/16 X 3/8 1 DRW 5. 9031D ACFT
84 |WRENCH, BOX, 3/8 X 5/16 1 DRW 5 9031D ACFT
85 WRENCH, RATCHET(DOG BONE), 3/4 X 5/8 1 DRW 5 9031D ACFT
86 |WRENCH, DOG BONE, 9/16 X 1/2 1 DRW 5 9031D ACFT
87 . |WRENCH, DOG BONE, 7/16 X 3/8 1 DRW 5 9031D ACFT
83 WRENCH, DOG BONE, 1/4 X 5/16 1 DRW 5 9031D ACFT
89 |WRENCH, OPEN, 3/4 X 11/16 1 DRW 5 9031D ACFT
90 |WRENCH, OPEN, 5/8 X 9/16 1 DRW 5 9031D ACFT
91 WRENCH, OPEN, 9/16 X 1/2 1 DRW § 9031D ACFT
92  |WRENCH, OPEN, 12 X 7/16 1 DRW 5 9031D ACFT
93 WRENCH, OPEN, 7/16 X 3/8 1 DRW 5 " 9031D ACFT
94  |WRENCH, OPEN, 3/8 X 5/16 1 ‘DRW 5 9031D ACFT
95 WRENCH, OPEN, 5/16 X 1/4 1 DRW 5 9031D ACFT
96  |HAMMER, BALL PEEN 1 DRW 6 9031D ACFT
97 MIRROR 1 DRW 6 9031D ACFT
98 PUNCH, 1/8 1 DRW 6 9031D ACFT
99 PUNCH, CENTER 1 DRW 6 9031D ACFT.
100 |POCKET KNIFE 1 DRW 6 9031D ACFT
101  |SCRIBE - 1 DRW 6 9031D ACFT
102  |SPEED HANDLE, 3/8 DR 2 DRW 6 9031D ACFT
Page 2
Contract F41689-97-C0509 Modification A00029

1wl - 1 $A



9031,8,0,G,H,8TB,TK, 9030D,E2110 8/13/99

103 |VALVE CORE REMOVER 1 DRW 6 9031D ACFT

104  |SAFETY WIRE, .032 1 DRW 6 9031D ACFT

105 |ALLEN WRENCH SET, 13 PIECE 1 DRW 6 9031D ACFT
106 |WRENCH, FORD 1 DRW 6 9031D ACFT

. 107 |RULER, 6" 1 DRW 6 9031D ACFT
108  13/8 ALLEN WRENCH 1 DRW 6 9031D ACFT

109 jLOCK 1 BOX 9031D ACFT

110  |CABLE 1 BOX 9031D ACFT

111 |TOOL BOX 1 9031D ACFT

112 |TOOL CART 1 BOX, 9031D ACFT

W7 W.‘i? M“ (Q}
}42@/“1”] e SeS<Bisslomer

|

' Page 3 ‘ .
Contract F41689-97-C0509 Modification A00029 TE-SE. — / ’ ’




9031,B,D,G,H,STB,TK, 9030D,E2110 8/13/99
] WARRANTY
ITEM # NOUN QTY | LOCATION | TOOLBOX | wW/C ITEM

1 LOCK. 1 BOX 9031G ACFT

2 WRENCH, CRESCENT, 6" 2 DRW 1 9031G ACFT

3 WRENCH, CRESCENT, 8" 2 DRW 1 9031G ACFT

4 PUNCH, 1/4" 1 DRW 2 9031G ACFT w

5 SCREWDRIVER, HIGH TORQUE, #6 1 DRW 2 9031G ACFT

6 SCREWDRIVER, HIGH TORQUE, #8 1 DRW 2 9031G ACFT

7 SCREWDRIVER, PHILLIPS, 1 3/8" #2 1 DRW 2 9031G ACFT

8 SCREWDRIVER, PHILLIPS, 4" #2 2 DRW 2 9031G ACFT

9 SCREWDRIVER, PHILLIPS, 6" #3 ] DRW 2 9031G | ACFT -
10 SCREWDRIVER, COMMON, 1" 1 DRW 3 9031G ACFT

11 SCREWDRIVER, COMMON, 3 1/2" 3 DRW 3 9031G ACFT

12 SCREWDRIVER, COMMON, 6" 1 DRW 3 9031G ACFT

13 SCRIBE 1 DRW 3 9031G ACFT

14 |SCREWDRIVER, COMMON, 2" 1 DRW 4 9031G ACFT

15 |WRENCH, BOX, 112X 7/16 2 DRW 4 9031G ACFT

16  |WRENCH, BOX, 1/4 X 5/16 1 DRW 4 9031G ACFT w
17 JWRENCH, BOX, 3/8 X 5/16 2 DRW 4 9031G ACFT

18  |WRENCH, BOX, 5/8 X 9/16 2 DRW 4 9031G ACFT

19 WRENCH, BOX, 7/16 X 3/8 2 DRW 4 9031G ACFT
20 WRENCH, BOX, 9/16 X 1/2 2 DRW 4 9031G ACFT
21 |WRENCH, OPEN, 112 X 7/16 2 DRW 4 9031G ACFT
22 WRENCH. OPEN, 3/4 X 11/16 2 DRW 4 9031G ACFT
23 WRENCH, OPEN, 3/8 X 5/16 1 DRW 4 9031G ACFT
24 WRENCH, OPEN, 5/16 X 1/4 1 DRW 4 9031G ACFT
25  |WRENCH, OPEN, 5/8 X 9/16 2 DRW 4 9031G ACFT
26  |WRENCH, OPEN, 7/16 X 3/8 2 DRW 4 9031G ACFT
27  |WRENCH, OPEN, 9/16 X 1/2 2 DRW 4 9031G ACFT
28 WRENCH, OPEN, OFFSET, 1/2 1 DRW 4 9031G ACFT
29 WRENCH, OPEN, OFFSET, 11/32 1 DRW 4 9031G ACFT
30  |WRENCH, OPEN, OFFSET, 3/8 1 DRW 4 9031G ACFT
31 WRENCH, OPEN, OFFSET, 5/16 1 DRW 4 9031G ACFT
32  |WRENCH, OPEN, OFFSET, 7/16 1 DRW 4 9031G ACFT
33 |DIKES, 6" . 2 DRW 5 9031G ACFT 1w
34  |HAMMER, BALL PEEN 1 DRW 5 9031G ACFT
35  |KNIFE, POCKET 1 DRW 5 9031G ACFT
36 |MECHANICAL FINGERS 1 DRW 5 9031G ACFT
37  |PLIERS, CHANNEL LOCK 1 DRW 5 9031G ACFT
38  |PLIERS, COMMON 1 DRW 5§ 9031G ACFT
39  |PLIERS, DUCKBILL 2 DRW 5 9031G ACFT
40  |PLIERS, NEEDLENOSE 2 DRW 5 9031G ACFT 1w
41 PLIERS, SAFETY WIRE 1 DRW 5 9031G ACFT
42  |PLIERS, VISE GRIP, 7" 1 DRW 5§ 9031G ACFT
43 ALLEN WRENCH SET, 11 PIECE 1 DRW 6 9031G ACFT
44  |ALLEN WRENCH SET, 9 PIECE 1 DRW 6 9031G ACFT
45 BRKER BAR, 1/2 DR 1 DRW 6 9031G ACFT w
46  |COTTER KEY EXTRACTOR 1 DRW 6 9031G ACFT
47  |CROWS FOOT, WRENCH 3/8" X 11/16 1 DRW ¢ 9031G ACFT W
48  |CROWS FOOT, WRENCH 3/8" X 3/4 1 DRW 6 9031G ACFT W
49  |CROWS FOOT, WRENCH 3/8" X 5/3 1 DRW 6 9031G ACFT w
50 CROWS FOOT, WRENCH 3/8" X 9/16 1 DRW 6 9031G ACFT w

/]
Page 1
Contract F41689-97-C0509 Modification A00029 TE-SE" - I ’r




9031,B,D,G,H,STB,TK, 9030D,E2110

8/13/99

51 EXTENSION, 1/4 DR X 6" 1 DRW 6 9031G ACFT
52  |HIGH PRESSURE AIR CHUCK 1 DRW 6 9031G ACFT
53 MIRROR. INSPECTION 1 DRW 6 9031G ACFT
54  |PLIERS, FASTENER 1 DRW 6 9031G ACFT
55 PUTTY KNIFE 1 DRW 6 9031G ACFT
56 SAFETY WIRE, .032 1 DRW 6 9031G ACFT
57  |SCREWDRIVER, PHILLIPS, OFFSET 1 DRW 6 9031G ACFT
58 SPEED HANDLE, 3/8 DR 2 DRW 6 9031G ACFT
59  |VALVE REPAIR TOOL 1 DRW 6 9031G ACFT
60 - |WRENCH, FORD 2 DRW 6 9031G ACFT
61 TIRE TREAD DEPTH GAGE 1 DRW 6 9031G ACFT
02 ADAPTER, 1/4 DR TO 3/8 1 TP SH 9031G ACFT
/63  |ADAPTER, 3/8 DR TO 1/4 1 TP SH 9031G | ACFT
¢ 64  |APEX HOLDER, 1/4 DR X 1/4" 1 TP SH 9031G ACFT
¢ 65  |APEX HOLDER, 3/8 DR X 1/4" 2 TP SH . 9031G ACFT
- 66 APEX, ASSORTED 8 TP SH 9031G ACFT
67  |APEX, ASSORTED 22 PIECE 1 TP SH 9031G ACFT
~68  |BRKER BAR, 1/4 DR 1 TP $H 9031G ACFT
~69  |BRKER BAR, 3/8 DR 1 TP SH 9031G ACFT
.~ 70  |cHAIN ' 1 TP SH 9031G ACFT
< 71 EXTENSION, 1/4 DR X 2" 1 TP SH 9031G ACFT
~"T2 EXTENSION, 3/8 DR X 3" 2 TP SH 9031G ACFT
~— 13 EXTENSION, 3/8 DR X 8" 1 - TP SH 9031G ACFT
« 74  |FLASHLIGHT 2 TP SH 9031G ACFT
175 FLASHLIGHT, MINI-MAG 1 TP SH 9031G ACFT
16 NUT DRIVER, 1/4 DR 1 TP SH 9031G ACFT
«~ 77  |PUNCH, 1/8" 1 TP SH 9031G ACFT
78  |RATCHET, 1/4 DR 1 TP SH 9031G | ACFT
/79  |RATCHET, 3/8 DR 1 TP SH 9031G | ACFT
<80  |SCREWDRIVER, RATCHET TYPE 7 PIECES 1 TP SH 9031G ACFT
81 SCREWDRIVER COMMON 6" 1 TP SH 9031G ACFT
<82  |SOCKET, 1/4 DR X 1/2 1 TP SH 9031G ACFT
~ 83 SOCKET, 1/4 DR X 1/4 1 TP SH - 9031G ACFT
- 84 SOCKET, 1/4 DR X 11/32 1 TP $H 9031G ACFT
7 85 SOCKET, 1/4 DR X 3/16 1 TP SH 9031G ACFT
s 86 SOCKET, 1/4 DR X 3/8 1 TP SH 9031G ACFT
. 87 SOCKET, 1/4 DR X 5/16 1 TP SH 9031G ACFT
, 88 SOCKET, 1/4 DR X 7/16 1 TP SH 9031G ACFT
89 SOCKET, 1/4 DR X 7/32 1 TP SH 9031G ACFT
. 90 SOCKET, 1/4 DR X 9/32 1 TP SH 9031G ACFT
91" |SOCKET, 3/ DR X 12 1 TP SH 9031G ACFT
792 SOCKET, /8 DR X 11/16 1 TP SH 9031G ACFT
~ 93 SOCKET, 3/8 DR X 11/32 1 TP SH 9031G ACFT
~ 94  |SOCKET, 3/8 DR X 3/4 1 TP SH 9031G ACFT
795 SOCKET, 3/8 DR X 3/8 - 1 TP SH 9031G ACFT
7 96 SOCKET, 3/8 DR X 5/16 1 TP SH 9031G ACFT
97 SOCKET. 3/8 DR X 5/8 1 TP SH 9031G ACFT
< 98 |SOCKET, 3/8 DR X 7/16 1 TP SH 9031G ACFT
¢/ 99 . |SOCKET, 3/8 DR X 9/16 1 TP SH 9031G ACFT
¢ 100 |SOCKET, DEEP, 3/8 DR X 1/2 2 TP SH 9031G ACFT
7 101  |SOCKET, DEEP, 3/8 DR X 3/8 1 TP SH 9031G ACFT
" 102 SOCKET, DEEP, 3/8 DR X 5/8 1 TP SH 9031G ACFT
: Page 2
Contract F41689-97-C0509 Modification AQ0029

TE-5£& - /735




9031,B,D,G,H,STB,TK, 9030D,E2110 8/13/99

.~ 103 |SOCKET, DEEP, 3/3 DR X 7/16 1 TP SH 9031G ACFT w
“104 |SOCKET, DEEP, 3/8 DR X 9/16 2 TP SH 9031G ACFT
2105 |TAPE MEASURE 12" 1 TP SH 9031G | ACFT
#7106 |UNIVERSAL, 1/4 DR 1 TP SH 9031G ACFT
/7 107 |UNIVERSAL, 3/8 DR 1 TP SH 9031G ACFT
<108 |VALVE STEM EXTENSION - 1 TP SH 9031G ACFT
109 |RULER, STEEL, 6" 1 TP SH 9031G | ACFT
< 110 |TOOL POUCH i TP SH 9031G ACFT
~ 111 |TOOL BOX 1 9031G ACFT
~"112  |TOOL CART 1 9031G ACFT

72 9@?7 %L{%/

Page 3 .
Contract F41689-97-C0509 Modification A00029 'TE-SE - , 9‘




9031,B,0,G,H,STB,TK, 9030D,E2110 8/13/99
» ) WARRANTY
ITEM # NOUN QTY |LOCATION [TOOLBOX | w/C ITEM
1 ADAPTER, 1/2 DR TO 3/8 1 TP SH 9031H ACFT
2 ADAPTER, 3/ DR TO 1/2 1 TP SH 9031H ACFT
3 ADAPTER, 3/8 DR TO 1/4 1 TP SH 90314 | ACFT
4 APEX, ASSORTED 37 TP SH 9031H ACFT
5 APEX HOLDER, 3/8 DR 3 TP SH 9031H ACFT
6 APEX HOLDER, 1/4 DR 1 TP SH 9031H ACFT
7 WRENCH, CRESCENT, 12" 1 TP SH 9031H ACFT
8 EXTENSION, 3/8 DR, 3" 1. TP SH 9031H ACFT
9 EXTENSION, 3/8 DR, 6" 1 TP SH 9031H ACFT -
10  '|TOOL POUCH 1 TP SH 9031H ACFT
11 FLASHLIGHT 2 TP SH 9031H ACFT
12 |RATCHET, 1/2 DR 1 TP SH 9031H ACFT
13 SAFETY WIRE, .020 1 TP SH 9031H ACFT
14  |SAFETY WIRE, .032 1 TP SH 9031H ACFT
15 SAFETY WIRE, .040 1 TP SH 9031H ACFT
16  |SCRIBE 1 TP SH 9031H ACFT
17  |SPEED HANDLE, 3/8 DR 2 TP SH 9031H ACFT
18 TAPE MEASURE ¢' 1 TP SH 9031H ACFT
19  |UNIVERSAL, 3/8 DR 1 TP SH 9031H ACFT
20  |UNIVERSAL, 1/2DR 1 TP SH 9031H ACFT w
21 [SOCKET, 3/8 DR X 3/4 1 TP SH 9031H ACFT
22 SOCKET. 3/8 DR X 11/16 1 TP SH 9031H ACFT
23 SOCKET, 3/8 DR X §/8 - 2 TP SH 9031H ACFT
24 SOCKET, 3/8 DR X 9/16 2 TP SH 9031H ACFT
25  |SOCKET,3/8 DR X 172 2 TP SH 9031H ACFT
26 SOCKET, 3/8 DR X 7/16 2 TP SH 9031H ACFT
27 SOCKET. 3/8 DR X 3/8 1 TP SH 9031H ACFT
28 SOCKET. DEEP 1/4 DR X 5/16 1 TP SH 9031H ACFT
29  |SOCKET. DEEP, 3/8 DR X 9/16 1 TP SH 9031H ACFT
30  |SOCKET, DEEP, 3/8 DR X 1/2 1 TP SH 9031H ACFT
31 SOCKET, DEEP, 3/8 DR X 7/16 1 TP SH 9031H ACFT
32 SOCKET, DEEP, 3/8 DR X 3/8 1 TP SH 90314 ACFT
33 SOCKET, DEEP, 1/2 DR X 15/16 1 TP SH 9031H ACFT
34  |SOCKET, DEEP, 122 DR X 7/8 1 TP SH 9031H ACFT
35 SOCKET, DEEP, 172 DR X 13/16 1 TP SH 9031H ACFT
36 SOCKET, DEEP, 1/2 DR X 3/4 1 TP SH 9031H ACET
37 SOCKET, DEEP, 12 DR X 11/16 1 TP SH 9031H ACFT
38 |AIR CHUCK, HIGH PRESSURE 1 1 9031H ACFT
39  JPOCKET KNIFE 1 1 9031H ACFT
40  |SCREWDRIVER, COMMON, 1" 1 1 9031H ACFT
41 SCREWDRIVER, COMMON, 2" 1 1 " 9031H ACFT
42  |SCREWDRIVER, COMMON, 4" 1 1 9031H ACFT
43  |SCREWDRIVER, COMMON, 6" 1 1 9031H ACFT
44  |SCREWDRIVER, RATCHET TYPE 7 PIECE 1 2 9031H ACFT w
45 SCREWDRIVER, HI TORQUE, #10 1 2 9031H ACFT
46  |SCREWDRIVER, PHILLIPS, #1, 1" 1 2 9031H ACFT w
47  |SCREWDRIVER, PHILLIPS, #1, 3" 1 2 9031H ACFT
48  |SCREWDRIVER, PHILLIPS, #2, 1 1/2" 1 2 9031H ACFT
49  |SCREWDRIVER, PHILLIPS, #2, 4" 1 2 9031H ACFT
50 '|ADAPTER, 3/8 DR TO 1/4 1 3 9031H ACFT a
Page 1
Contract F41689-97-C0509 TEé‘f -/ 97 -

Modification A00029




9031,8,D,G,H,STB,TK, 9030D,E2110 8/13/99
51 SCREW EXTRACTOR. (LOC MAN) 1 3 9031H ACFT
52 |EXTENSION, 1/4 DR, 2" 1 3 9031H ACFT
53 EXTENSION, 1/4 DR, 6" 1 3 9031H ACFT
54  |BRKER BAR, 1/4 DR, 6" 1 3 9031H ACFT
55  |CENTER PUNCH 1 3 9031H ACFT
56  |RATCHET, 1/4 DR 1 3 9031H ACFT W
57 UNIVERSAL, 1/4 DR 1 3 9031H ACFT
S8 UNIVERSAL SOCKET, 1/4 DR X 1/4 1 3 9031H ACFT
59 UNIVERSAL SOCKET, 1/4 DR X 3/8 1 3 9031H ACFT
60 SOCKET, 1/4 DR X 5/16 (12 PT) 2 3 9031H ACFT
61 SOCKET. 1/4 DR X 9/32 (12 PT) 1 3 9031H ACFT -~
62  |SOCKET, 1/4 DR X 1/4 (12 PT) 1 3 9031H ACFT
63 SOCKET, 1/4 DR X 7/32 (12 PT) 1 3 9031H ACFT
64  |SOCKET. 1/4 DR X 3/16 (12 PT) 1 3 9031H ACFT
65  ISOCKET. 1/4 DR X 7/16 (12 PT) 1 3 9031H ACFT
66 SOCKET. 174 DR X 11/32 (12 PT) 1 3 9031H ACFT
67 SOCKET, 1/4 DR X 3/8 (12 PT) i 3 9031H ACFT
68 WRENCH, RATCHET, DOG BONE, 3/8 X 7X16 I 3 9031H ACFT w
69 PLIERS, COMMON, 6" 1 4 9031H ACFT
70  |PLIERS, COMMON, 8" 1 4 9031H ACFT
71 DIKES I 4 9031H ACFT
72 |PLIERS, NEEDLENOSE 1 4 9031H ACFT
73 . |PLIERS, DUCKBILL 1 4 9031H ACFT
74 PLIERS, SAFETY WIRE 1 4 9031H ACFT
73 |PLIERS, CHANNEL LOCK 1 4 9031H ACFT
76 RATCHET, 1/4 DR 1 4 9031H ACFT
77  |RATCHET, 3/ DR 1 4 9031H ACFT w
78 SCREWDRIVER, COMMON, 10" 1 4 9031H ACFT
79  |PLIERS, VISE GRIP, 7" 1 4 9031H ACFT
80 |HACKSAW 1 5 9031H ACFT
81 ALLEN WRENCH SET, 15 PIECE 1 5 9031H ACFT
82  |CROWS FOOT,3/8DRX 1" 1 5 9031H ACFT W
83 CROWS FOOT, 3/8 DR X 15/16 1 5 9031H ACFT '
84  |CROWS FOOT, 3/8 DR X 7/8 1 5 9031H ACFT w
85 |CROWS FOOT, 3/8 DR X 13/16 1 5 9031H ACFT w
86 CROWS FOOQT, 3/8 DR X 3/4 1 5 9031H ACFT w
87 |CROWS FOOT, 3/8 DR X 11/16 1 B 9031H ACFT w
88 CROWS FOOT, 3/8 DR X 5/8 1 5 9031H ACFT W
89 |CROWS FOOT, 3/8 DR X 9/16 1 5 9031H ACFT w
90 |CROWS FOOT,3/8DRX 172 1 5 9031H ACFT w
91 CROWS FOOT, 3/8 DR X 7/16 1 5 9031H ACFT w
92  |CROWS FOOT, 3/8 DR X 3/8 1 5 9031H ACFT W
93  |ALLEN DRIVER SET, HEX SOCKET (12 PIECE) 1 5 " 9031H ACFT
94  |FORD WRENCH ' 1 5 9031H ACFT
95 HAMMER, BALL PEEN 1 5 9031H ACFT
96 BRKER BAR, 1/2 DR 1 5 9031H ACFT
97  |MIRROR 1 5 9031H ACFT
98 SCREWDRIVER, COMMON, 8" 1 5 9031H ACFT
99  |FORD WRENCH 1 6 9031H ACFT.
100 |WRENCH, RATCHET, DOG BONE, 3/8 X 7X16 1 6 "9031H ACFT
101  |[WRENCH, CRESCENT, 6" 1 6 9031H ACFT
102 '|WRENCH, CRESCENT, 8" 1 6 9031H ACFT M
Page 2
Contract F41689-97-C0509 Modification A00029

k- 1§ P




9031,8,D,G H,8TB,TK, 9030D,E2110 8/13/99
WARRANTY
ITEM # NOUN QTY| LOCATION | TOOLBOX | w/C ITEM
1 APEX, CROSS HEAD AND HI TORQUE 13 PIECE 1 TP SH 9031STB | ACFT
/2 |APEX, HEX HEADS 12 PIECE 1 TP SH 9031STB | ACFT
' 3 - |APEX HIGH TORQ #4 ] TP SH 9031STB | ACFT
4 |APEXHOLDER, 3/8 DR 3 TP SH 9031STB | ACFT
5 CHAIN 1 TP SH 9031STB | ACFT
-6 HIGH PRESSURE AIR CHUCK 1 TP SH 9031STB | ACFT
7 |EXTENSION,12DRX1" ] TP SH 9031STB | ACFT
-3 FLASHLIGHT 1 TP SH 9031STB | ACFT
~ 9 BRKER BAR, 1/2 DR 1 TP SH 9031STB | ACFT W
~ 10 |MIRROR 1 TP SH 9031STB | ACFT -
< 11 PLIERS, SAFETY WIRE 1 TP SH 9031STB | ACFT
« 12 |PLIERS, SNAP RING 3 TP SH 9031STB | ACFT
13 RATCHET, 1/2 DR 1 TP SH 9031STB | ACFT
~"14  |SCREWDRIVER, COMMON, 1 1/2" 1 TP SH 9031STB | ACFT
715 SCREWDRIVER, PHILLIPS, 1 172" 1 TP SH 9031STB | ACFT
~ 16  |NUT SPLITTING TOOL 1 TP SH 9031STB | ACFT
~~ 17 |SOCKET.DEEP, 12DRX 1" 1 TP SH 9031STB | ACFT
» 18  |SOCKET, DEEP, 172 DR X 15/16 1 TP SH 9031STB | ACFT
< 19  |SOCKET, DEEP, 12 DR X 7/8 1 TP SH 9031STB | ACFT
20  |SOCKET, DEEP, 12 DR X 13/16 1 TP SH 9031STB | ACFT W
721 SOCKET, DEEP, 12 DR X 3/4 1 TP SH 9031STB | ACFT
22 |SOCKET. DEEP, 172 DR X 11/16 1 TP SH 9031STB | ACFT W
< 23 SOCKET, DEEP, 172 DR X 5/8 1 TP SH 9031STB | ACFT W
~"24 . |SOCKET, DEEP, 12 DR X 9/16 1. TP SH 9031STB | ACFT
25 SOCKET. SPLINE, 122 DR X 15/16 1 TP SH 9031STB | ACFT W
/26  |SOCKET. SPLINE, 1/2 DR X 7/8 1 TP SH 9031STB | ACFT w
27 SOCKET. SPLINE, 12 DR X 13/16 1 TP SH 9031STB | ACFT W
./ 28  |SOCKET, SPLINE, 1/2 DR X 3/4 1 TP SH 9031STB | ACFT W
~ 29  [SOCKET, SPLINE, 1/2 DR X 11/16 1 TP SH 9031STB | ACFT W
< 30 |SOCKET, SPLINE, 1/2 DR X 5/8 1 TP SH 9031STB | ACFT W
731 SOCKET, SPLINE, 172 DR X 9/16 1 TP SH 9031STB | ACFT W
.~ 32 |SOCKET. SPLINE, 12 DR X 12 1 TP SH 9031STB | ACFT 7
v 33 ADAPTER, 1/4 DR TO 3/8 1 DRW 1 9031STB | ACFT
34 |NUT DRIVER, 1/4 DR 1 DRW 1 9031STB | ACFT
35  |EXTENSION, 1/4 DR X 2" 1 DRW | 9031STB | ACFT W
/36 |EXTENSION, 1/4 DR X 6" 1 DRW 1 9031STB | ACFT
37  |BRKER BAR, 1/4 DR 1 DRW 1 9031STB | ACFT
< 38 RATCHET, 1/4 DR 1 DRW1 9031STB ACFT
/39 |SLIDE BAR! 1/4 DR 1 DRW 1 9031STB | ACFT
40 _ |SOCKET, 1/4 DR X 3/16 1 DRW1 | 9031STB | ACFT
41 SOCKET, 1/4 DR X 7/32 1 DRW 1 9031STB | ACFT
42 |SOCKET, 1/4 DR X 9/32 1 DRW 1 9031STB | ACFT
~~ 43 [SOCKET, 1/4 DR X 5/16 1 DRW 1 9031STB | ACFT
~ 44 |SOCKET, 1/4 DR X 11/32 1 DRW1 - 9031STB | ACFT
745 SOCKET, 1/4 DR X 3/8 1 DRW 1 9031STB | ACFT
7/ 46 |SOCKET. 1/4 DR X 7/16 1 DRW 1 9031STB | ACFT
<47  |SOCKET,1/4DRX 172 1 DRW 1 9031STB | ACFT
~ 48  |SOCKET, SPLINE, 1/4 DR X 7/32 1 DRW 1 9031STB | ACFT
49  [SOCKET, SPLINE, 1/4 DR X 1/4 1 DRW ] 9031STB | ACFT W
/50  [SOCKET, SPLINE, 1/4 DR X 9/32 1 DRW 1 9031STB | ACFT w
7 51 SOCKET, SPLINE, 1/4 DR X 5/16 1 DRW 1 9031STB | ACFT
« 52 |SOCKET, SPLINE, 1/4 DR X 3/8 1 DRW 1 9031STB | ACFT W
-/ 53 |SOCKET, SPLINE, 1/4 DR X 7/16 1 DRW 1 9031STB | ACFT W
54  |UNIVERSAL, 1/4 DR 1 DRW 1 9031STB | ACFT
55  |ADAPTER, 3/8 DR TO 1/4 1 DRW 2 9031STB | ACFT
~“56  |ADAPTER, 1/2 DR TO 3/8 1 DRW 2 9031STB | ACFT
# 57  |EXTENSION, 3/8 DR X 3" 1 DRW 2 9031STB | ACFT M
Page 1 - "’
Contract F41689-97-C0509 Modification A00029 TE-S.E - I




9031,B,D,G,H,8TB,TK, 8030D,E2110

8/13/99

/58 EXTENSION, 3/8 DR X 6" 1 DRW2 9031STB ACFT
59 EXTENSION, 3/8 DR X 10" 1 DRW 2 9031STB | ACFT
20  |RATCHET, 3/8 DR 1 DRW 2 9031STB | ACFT W
«61"  [SOCKET.3/8 DR X 9/16 1 DRW 2 9031STB | ACFT W
62 SOCKET. 3/8 DR X 5/8 1 DRW 2 9031STB | ACFT W
_~53 SOCKET, 3/8 DR X 11/16 1 DRW 2 - 9031STB | ACFT
B4  |SOCKET, 3/8 DR X 3/4 1 DRW 2 9031STB | ACFT
-~ 65 SOCKET, 3/8 DR X 13/16 1 DRW 2 9031STB | ACFT
66~ |SOCKET, 3/8 DR X 7/8 1 DRW 2 9031STB | ACFT
<67 SOCKET, SPLINE, 3/8 DR X 3/3 1 DRW 2 9031STB | ACFT W
68 SOCKET, SPLINE, 3/8 DR X 1/2 1 DRW2 | 9031STB | ACFT W
-6  [SOCKET. SPLINE, 3/8 DR X 5/3 1 DRW 2 9031STB | ACFT
« 70 UNIVERSAL, 3/8 DR 1 DRW 2 9031STB | ACFT
<« 71 SCREWDRIVER, HIGH TORQUE 2 DRW 3 9031STB | ACFT
ety SCREWDRIVER, COMMON, 4" 1 DRW 3 9031STB | ACFT
o~ 73 SCREWDRIVER, COMMON, 6" 1 DRW 3 9031STB | ACFT
14 SCREWDRIVER, PHILLIPS, 3" 1 DRW 3 9031STB | ACFT
75 PLIERS, CHANNEL LOCK, 8" 1 DRW 4 9031STB | ACFT
76  |PLIERS, VISE GRIP, 6" 1 DRW 4 .9031STB | ACFT
717 RULER, METAL, 6" 1 DRW 4 9031STB | ACFT
~ 78 SCREWDRIVER, OFFSET, CROSS POINT 1 DRW 4 9031STB | ACFT
2779 SCRIBE o 1 DRW 4 9031STB | ACFT
1.~ 80  |WRENCH, OFFSET, SET, 9 PIECE 1 DRW 4 9031STB | ACFT
< 81 WRENCH, OPEN, OFFSET, 3/8 1 DRW 4 9031STB | ACFT w
~82  |WRENCH, OPEN, OFFSET, 7/16 1 DRW 4 9031STB | ACFT w
«~83. |WRENCH, OPEN, OFFSET, 172 1. DRW 4 9031STB | ACFT W
-84  |WRENCH, OPEN, OFFSET, 9/16 1 DRW 4 9031STB | ACFT W
785 WRENCH, OPEN, OFFSET, 5/8 1 DRW 4 9031STB | ACFT W
86 WRENCH, OPEN, OFFSET, 11/16 1 DRW 4 9031STB | ACFT W
~ 87 WRENCH, OPEN, OFFSET, 3/4 1 DRW 4 9031STB | ACFT W
88  |WRENCH, OPEN, OFFSET, 13/16 1 DRW 4 9031STB | ACFT w
789 |WRENCH, OPEN, OFFSET, 7/8 1 DRW 4 9031STB | ACFT w
90 WRENCH, OPEN, OFFSET, 15/16 1 DRW 4 9031STB | ACFT W
291 WRENCH, OPEN, 5/16 X 3/8 1 DRW 4 9031STB | ACFT
|1--"92 |DIKES 1 DRW 5 9031STB | ACFT
7 93 COTTER KEY EXTRACTOR 1 DRW 5 9031STB | ACFT
.94  [PLIERS, COMMON, 6" 1 DRW 5 9031STB | ACFT
~~95_  |PLIERS, DUCKBILL 1 DRW 5 9031STB | ACFT
96  |PLIERS, NEEDLENOSE 1 DRW 5 9031STB | ACFT
97 WRENCH, OPEN, OFFSET, 1" 1 DRWS | 9031STB | ACFT w
98  |WRENCH, OPEN, OFFSET, 1 1/16" 1 DRW 5 9031STB | ACFT W
/99 [WRENCH, OPEN, OFFSET, 1 1/8" 1 DRW 5 9031STB | ACFT W
~100 |WRENCH, OPEN, OFFSET, 1 1/4" 1 DRW 5 9031STB | ACFT W
~T101 |[WRENCH, CRESCENT, 6" 1 DRW 6 9031STB | ACFT
102 |WRENCH, CRESCENT, 8" 1 DRW 6 9031STB | ACFT
<« 103  |WRENCH, CRESCENT, 10" 1 DRW 6 - 9031STB | ACFT
104 |WRENCH, MONKEY 1 DRW 6 9031STB | ACFT
105 |SPEED HANDLE, 3/8 DR 1 DRW 6 _9031STB | ACFT
106 |HAMMER, BALL PEEN 1 DRW 6 9031STB | ACFT
17107 |SCREWDRIVER, COMMON, 8" 1 DRW 6 9031STB | ACFT
« 108  [SCREWDRIVER, COMMON, 10" 1 DRW 6. 9031STB | ACFT
« 109 |SCREWDRIVER, PHILLIPS, 8" 1 DRW 6 9031STB | ACFT W
~ 110 |SAFETY WIRE, .032 1 DRW 6 9031STB | ACFT
~111  |LOCK 1 BOX 9031STB | ACFT
~T12  |TOOL BOX 1 9031STB | ACFT

.m/ Q/CJ 13 Sef 7

Page 2

yiﬁbz?ﬁ/

Contract F41689-97-gg'69£7 gﬁ/ Modification Azom '

%

TE-SE 5 ';“




9031,B,D,G,H,STB,TK, 9030D,E2110 8/13/99
103 |WRENCH, CRESCENT, 10 1 6 9031H ACFT
104  |WRENCH, BOX, 3/4 X'11/16 1 6 9031H ACFT
105 |WRENCH, BOX, 5/8 X 9/16 1 6 9031H ACFT
106  |WRENCH, BOX, 1/2 X 7116 1 6 9031H ACFT
107 |WRENCH, BOX, 7/16 X 3/8 1 6 9031H ACFT
108 |WRENCH, BOX, 3/8 X 5/16 2 6 9031H ACFT
109 [WRENCH. OPEN,11/8X 1 1 6 9031H ACFT
110 |WRENCH, OPEN, 15/16 X 7/8 1 6 9031H ACFT
111 |WRENCH, OPEN, 7/8 X 13/16 1 6 9031H ACFT
112 |WRENCH, OPEN, 3/4 X 11/16 - 1 6 9031H ACFT
113 |WRENCH, OPEN, 5/8 X 9/16 1 6 9031H ACFT -
114 |WRENCH, OPEN, 12 X 7/16 1 6 9031H ACFT
115 |WRENCH, OPEN, 3/8 X §/16 1 6 9031H ACFT
116 |WRENCH, COMBO, 1" I 6 9031H ACFT
117 |WRENCH, COMBO, 15/16 - 1 6 9031H ACFT
118 |WRENCH, COMBO, 7/8 1 6 9031H ACFT
119 |WRENCH, COMBO, 13/16 1 6 9031H ACFT
120 |[WRENCH, COMBO, 3/4 1 6 9031H ACFT
121 |WRENCH, COMBO, 11/16 1 6 9031H ACFT
122 |WRENCH, COMBO, 7/16 1 6 9031H ACFT
123 [WRENCH, COMBO, 11/32 1 6 9031H ACFT
124 [WRENCH, COMBO, 1/4 1 6 9031H ACFT
125. {LoCK 1 BOX 9031H ACFT
126 |BOX 1 9031H ACFT
127  |EAR MUFFS$ 3 TRUCK 9031H ACFT

Q/a 0 S 7 AL (?
D55 Fuarhlosd—

Contract F41689-97-C0509

Page 3 -

Modification A0002_9

TE-5¢ 3 O {




9031,B,D,G,H,STB,TK, 9030D,E2110
WARRANTY
ITEM.NO : NOUN QTY | LOCATION | TOOLBOX | w/C ITEM
1 ADAPTER 1F X 3/4M 1 TRAY 9031TK | ACFT
-2 ADAPTER 1/2F X 3/4AM 1 TRAY 9031TK | ACFT
3 ADAPTER 1/2F X 3/8M 1 TRAY 9031TK | ACFT
~4 ADAPTER 3/4F X 12M 1 TRAY 9031TK | ACFT \
75 ADAPTER 3/4F X IM 1 TRAY 9031TK | ACFT
s 6 ADAPTER 3/8F X 1.2M 1 TRAY 903ITK | ACFT
7 APEX ASSORTMENT SET 4PIECE 1 TRAY 9031TK | ACFT
8 APEX HOLDER 3/8 DR 1 TRAY 9031TK | ACFT
Y BRKER BAR 1/2 DR 1 TRAY 9031TK | ACFT
10 EXTENSION 3/8DRX6" 1 TRAY 9031TK | ACFT W
o1 RATCHET 12 DR 1 TRAY 9031TK | ACFT
~12 RATCHET - 3/8 DR 1 TRAY 9031TK [ ACFT
13 SOCKET. DEEP 3/4ADRX13/16 1 TRAY 9031TK | ACFT W
14 SOCKET, 3/4ADRX 113/16 1 TRAY 9031TK | ACFT
15 SOCKET, 3/4DRX13/4 1 TRAY 9031TK | ACFT
< 16 SOCKET. SHALLOW SPLINE 1" DR X 1 3/16 1 TRAY 9031TK | ACFT
17 |SOCKET, SHALLOW SPLINE 3/4 DR X 15/16 1 BOTTOM 9031TK | ACFT
18 BOOTIES 1PR | BOTTOM 9031TK | ACFT
~19 CHAIN 1 BOTTOM 9031TK | ACFT
20 CRESENT WRENCH 10° 1 BOTTOM 9031TK | ACFT
21 BRKER BAR 1" DR 1 BOTTOM 9031TK | ACFT
A2 PLIERS, SAFETY WIRE 1 BOTTOM 9031TK | ACFT
23 SAFETY WIRE .032 1 BOTTOM 9031TK | ACFT
~24  |SPEEDHANDLE 3/8 DR 1 | BOTIOM 9031TK | ACFT
25 LOCK 1 BOX 9031TK ACFT
26 TOOL BOX 2 PIECE 1 9031TK | ACFT

[N

o/odetz SePr

}(;52«*‘)/7‘2"’7

Contract F41689-97-C0509

9% A /{?

Page 1
Modification A00029

Frpr ke <Bovdle

TE-56~ 3 O

8/13/99




LOX 9016E,F A2A ' 8/13/99

WARRANTY
ITEMNO NOUN QTY| LOCATION | TOOLBOX | WORKCENTER ITEM
1 PLIERS, CANNON PLUG 1 1 A2A LOXS
2 PLIERS, CHANNEL LOCK 10" 1 1 A2A -~ LOXS
3 PLIERS, COMMON 6" 1 1 A2A LOXS
4 PLIERS, SAFETY WIRE 1 1 A2A LOXS
5 SCREWDRIVER, DBL OFFST CMN#1 X 4" 1 1 A2A LOXS
6 SCREWDRIVER, DBL OFFST PH#2 X 5" 1- 1 A2A, LOXS
7 WRENCH, OPEN 112X 7/16 1 1 A2A LOXS
8 WRENCH, OPEN 1/4X 3/16 1 1 A2A LOXS
9 WRENCH, OPEN 3/8 X 11/32 1 1 A2A LOXS ~
10 WRENCH, OPEN 3/8 X 5/16 1 1 A2A LOXS
11 WRENCH, OPEN 516X 1/4 1 1 A2A LOXS
12 HEX KEY SET W/BOX 12 PIECE 1 2 A2A LOXS
13 PLIERS, LONG NOSE 6" 1 2 A2A LOXS
14  |SCREWDRIVER MINI SET 4 PIECE 1 2 A2A LOXS W
15 SCREWDRIVER, COMMON 1" 1 2 A2A LOXS
16  |SCREWDRIVER, COMMON 4" 1 2 A2A LOXS
17 |SCREWDRIVER, COMMON 5" 1 2 A2A LOXS
18  |SCREWDRIVER, COMMON 6" 1 2 A2A LOXS
19  |SCREWDRIVER, PHILLIPS #1 X 3" 1 2 A2A LOXS
20  |SCREWDRIVER, PHILLIPS #2X11/2" 1 2 A2A LOXS
21 SCREWDRIVER, PHILLIPS #2X 4" 1 2 A2A LOXS
22 |WRENCH, BOX 15DEG OFFSET 5/8 X 9/16 1 2 A2A LOXS
23 |WRENCH, OPEN 3/4X 1116 1 2 A2A LOXS
24  |WRENCH, OPEN 5/8 X 9/16 1 2 A2A LOXS
25  |WRENCH. OPEN 15/16 X 7/8 1 2 A2A LOXS
26  |WRENCH,BOXDP OFFSET 172 X 7/16 1 2 A2A LOXS
27  |WRENCH,BOX DP OFFSET 3/8 X 5/16 1 2 A2A LOXS
28 |ADAPTER 3/8 DR TO 1/4 1 3 A2A LOXS
29  |APEX HOLDER 3/8 DR 1 3 A2A LOXS
30  |EXTENSION 1/4 DR X 2" 1 3 A2A LOXS
31 EXTENSION 1/4ADRX 6" 1 3 A2A LOXS
32 |HAMMER, BALL PEEN 40Z 1 3 A2A LOXS
33  |HANDLE, DRIVER SOCKET 1/4" 1 3 A2A LOXS
34  [RATCHET 1/4 DR 1 3 A2A LOXS
35  |SOCKET 1/4DRX 12 1 3 A2A LOXS
36  [SOCKET - 1/4DRX 1/4 1 3 A2A LOXS
37 [SOCKET 1/4DRX11/32 1 3 AJA LOXS
38 SOCKET 1/4 DR X 3/16 1 3. A2A LOXS
39 SOCKET 1/4 DR X 3/8 1 3 A2A LOXS
40 SOCKET 1/4 DR X 5/16 1 3 . A2A LOXS
41 SOCKET 1/4 DR X 7/16 1 3 A2A LOXS
42  |SOCKET 1/4 DR X 7/32 1 3 A2A LOXS
43 SOCKET 3/8DR X 9/16 1 3 A2A LOXS
44 |SOCKET, DEEP 1/4DRX3/8 1 3 AZA LOXS
45 SOCKET, DEEP 1/4DR X 7/16 1 3 A2A LOXS
46  [SOCKET, MM 19 1 3 A2A LOXS
47  |SOCKET, MM 18 1 3 AJA LOXS
48 SOCKET, MM 17 1 3 A2A LOXS
49 - [SOCKET, MM 16 1 3 A2A LOXS
50  |SOCKET, MM 15 1 3 A2A LOXS
51 SOCKET, MM 14 1 3 A2A LOXS
52 |SOCKET, MM 13 1 3 A2A LOXS
53 SOCKET, MM 12 1 3 A2A LOXS
54  [SOCKET, MM 11 1 3 A2A LOXS
&

Page 5 . .
Contract F41689-97-C0509 Modification A00029 . TESE. -~ & 6’




LOX 9016E,F A2A 8/13/99
55 SOCKET, MM 10 1 3 A2A LOXS
56 SOCKET, MM 9 1 3 A2A LOXS
57 SOCKET, MM 8§ 1 3 A2A LOXS
58 SPEED HANDLE 3/8 DR 1 3 A2A LOXS
59 UNIVERSAL JOINT 1/4 DR 1 3 A2A LOXS
60 TOOL BOX 1 A2A LOXS
61 FLASHLIGHT 1 LID A2A LOXS
62 APEXS 10 PIECE 1 TOP A2A LOXS
63 CRIMPPER, 8" 8-22 AWG 1 TOP A2A LOXS
64 KNIFE, FOLDING 1 TOP A2A LOXS
65 PLIERS, CUTTING 6" 1 TOP A2A LOXS -
66 PLIERS, VISEGRIP a 1 TOP AZA LOXS
67 WRENCH, ADJUSTABLE 4" 1 TOP A2A LOXS
68 WRENCH, ADJUSTABLE 6" 1 TOP A2A LOXS
69 WRENCH, ADJUSTABLE 12" 1 TOP A2A LOXS
70 WRENCH. FORD 18" 1 TOP A2A LOXS
71 MULTIMETER. 6 PIECE W/LEADS 1 METER CASE A2A LOXS
72 GAGE AIR PRESSURE 3 PIECE 1 |YELLOW CASE A2A LOXS
x G <
OJe 17 Wit
|

Contract F41689-97-C0509

Modification A00029

Page 6

TE-5& = :0,




ITEM

R BRI G ) I ST I N

RAYTHEON AEROSPACE, NAS PENSACOLA CTK ARB

NOMENCLATURE

TOOL CABINET. MOBILE WITH KEY
COMBINATION 3/a
COMBINATION 11/16
COMRINATION 9/16
COMBINATION 5/8
COMBINATION 1,2
COMBINATION 7,16 :
COMBINATION 3/8 ///’f/
COMBINATION 5,16

HINGE 1/4 DRIVE

WRENCH,
WRENCH,
WRENQH,
WRENCH,
WRENCH,
WRENCH,
WRENQH,
WRENQH,
HANDLE,

EXTENSION,
EXTENSION, FLEX,
NUT DRIVER S5/16
EXTENSTION,
UNIVERSAL JOINT,

SOCKHET,
SOCKET,
SOCKET,
SOCKET,
SOCKHT,
SOCKET,
SOCKAT,
SOCKET,
HANDIE,
WRENCH,
WRENCH.
WRENCH,
WRENCH,
WRENCH,
WRENCH,
WRENQH,
HRENgH.
WRENGH,

‘WRENQH,

WRENCH,
WRENCH,
WRENQH,
WRENCH,
WRENCH,
WRENCH,
WRENCH,

174
174
1/4
1/4
1/4
1/4
1/4
1/4
RAT
OE
OE
O
OE
OE
OF.
OE
OF'
OE
OE
OE
0B
OE
OE
OE
OR
OE

1/4 DRIVE, 6 IN

1/4 DRIVE, 6 IN

1/4 DRIVE, 2 IN

DRIVE
DRIVE
DRIVE
DRIVE
DRIVE
DRIVE
DRIVE
DRIVE

1/4 DRIVE

3716
7/32
1/4

5716
11/32
3/8

7716
1/2 .

CHET 1/4 DRIVE

$/16
9716
7/16
5716
3/16
9/16
172
7/16
3/8
11732
5/16
9732
1/4
15/64
7732
13764
3716

bd B bd D4 e

5/8
172
172
3/8
1/4

KEY SET. BRISTOL SPLINE 8 PCS (INCLUDES CASE)
KEY SET, HEX/ALLEN 11 PCS (INCLUDES CASE)

KEY SET, HEX/ALLEN 9 PCS {INCLUDES CASE)
HEX/ALLEN, 2, 2.5, 3, &, 5, 6 MM, 7 PCs
{INCLUDES CASE)

KEY SET,

Contract F41689-97-C0509

Modification AOOOZ?

DRAWER

HHHHHHHHHHHHHHHHHHHHNHHHHHHHHHHHHHHHHHHHHHHHO

oTY

1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1

&

1Bl e & oS




NOMENCLATURE

I
i RAYTHEON AEROSPACE, NAS PENSACOLA CTK ARB

WRENCH, CRESCENT, ADJ Jaw 4 IN
H, CRESCENT, ADJ JAW & IN
STRIPPERS, AWG 8 - 22
ER PULLER

PLIERS, RETAINING RING 7 IN
STRIPPERS, AWG 20 - 30
LLER
S, VISE GRIP 7WR -
S, VISE GRIP 10WR
S, RETAINING RING 5 IN
RS, LONG NOSE & IN

PLIERS, DIAGONAL CUT 6 IN
S, CURVED NEEDLENOSE ¢ IN
TRIPPER, 5 IN
S, DIAGONAL CUT 4 1/2 IN

» LONG NOSE 5 IN
PLIERS, LONG NOSE 4 IN
» COMMDN 6 IN
» CHANNEL LOCK 8 IN
PARTS CLEANING
RULE, MACHINIS?S & IN
CTION MIRROR, NONCONDUCTIVE
SHER, CONTACT, 11 PCs

PIN VISE, .040 MAX

HEAT |SINK

SCRIHER, MACHINISTS

SOLDERING AID TOOL

ALIGNMENT SET, 9 PCS

8
S

KEY SET, HEX/ALLEN BALL END 13 PCS (INCLUﬁES CASE)
KEY SEY, HEX/ALLEN W/HANDLES 10 PCS (INCLUDES CASE)

SHARBENING STONE

KNIFE, POCKET BLECTRICIANS

GLASS SCRAPER

TWEBZER, PIVOT *
TWEEZER., CURVED 4 172 IN .
SCISSORS, ELECTRICAL 5 IN
SEIZERS, HEMOSTAT ¢ IN
EXTRACTOR, ELECTRON TUBE
CANNONPLUG PLIERS '
SCREWDRIVER, PHILLIPS #4, 8 IN
SCREWDRIVER, PHILLIPS #3, & IN
SCREWSTARTER, PHILLIPS
SCREWDRIVER, FLAT TIP 3/16, 8 IN
SCREWDRIVER, FLAT TIP 3716, 6 IN
SCRE RIVER, FLAT TI? 5/1€, 6 1IN
SCREWDRIVER, FLAT TIp 3/16, 5 IN
SCREWDRIVER, FLAT TIP 174, 2 1IN
SCREWDRIVER, FLAT TIP 3716, 3 IX

CoLtract F41689-97-C0509 Modification A00029




ITEM

94
95
9¢
97
98
99
100
101
102
103
104
105
106
107
108
109
110

SCREWDRIVER,
SCREWDRIVER,
SCREWDRIVER,
SCREWDRIVER,
SCREWDRIVER,
SCREWDRIVER,
SCREWDRIVER,
SCREWDRIVER,
SCREWDRIVER,

SPEEQHANDLE,

APEK,
APEX,
APEX,
APEX,
APEX,
APEX,

174
174
1/4
1/4
174
1/4
isa

IN
IN
Ix
IN
IN

RAYTHEON AEROSPACE, NAS PENSACOLA CTK ASB

NOMENCLATURE

PHILLIPS #1.
PHILLIPS #2,

TORX T10
TORX T15
TORX T20
TORX TD25

PHILLIPS #1,
FLAT TIP 1/4&,
PHILLIPS #2,

2 IN
4 IN

1 IN
1 374 IN
1 174 IN

1/4 INCH DRIVE

APEX |HOLDER,1/4 INCH DRIVE X 1/4 INCH
DRIVE, #3 PHILLIPS
DRIVE, 5/64 IN HEX
DRIVE, #2 PHILLIPS
DRIVE, #2 REED & PRINCE
DRIVE, 9/32 IN FLATTIP
DRIVE, 9/64 IN HEX '

DRAWER

111 APEX, IN DRIVE, 1/4 IN HEX
112 APEXﬂ 174 IN DRIVE, 7/32 IN HEX
113 APEX, 1/4 IN DRIVE, 7/64 IN HEX
‘.14 NUTDRIVER/SCREWDRIVER SET 15 PCS (INCLUDES 2 PIECE CASE)

15 SCREWDRIVER SET, JEWELERS, 6 PCS

116 SCREYDRIVER, RATCHET PHILLIPS TIP
117 SCREWDRIVER, RATCHET FLAT TIP

118 SCREWDRIVER, OFFSET FLAT TIP, 6IN
119 SCREWDRIVER, OFFSET CROSSTIP, 4 IN
120 SCREWDRIVER, OFFSET FLAT TIP, 4 IN
121 CRIMEING TOOL

122 HAMMBR, BALLPEEN .
123 HA R, INSERTED FACE, 1 1/2 IN DIA

124 SPANNER WRENCH

125 TIEDOWN STRAP TENSION TOOL

126 TAPE |MBASURE, 6 FT

127 TAPE |MBASURE, 50 FT : -

128 YILE|SET 7 PCS (INCLUDES CASE)

129 FILE|SET, SWISS JEWELERS 14 PCS (INCLUDES 2 PIECE CASE)
130 "C" CLAMPS, 2 IN )

13) MECHANICAL FINGERS, FLEX 15 IN

132 MAGNETIC RETRIVER

mmwmmmmmmum{@hh#pppphbﬁkh#mﬁamhbhnbbpb@
el e el e e e e e o e el o e sl ol e S S U T T TP SN

123 PLIERS, SNAP RING, 20 IN : BOTTOM
134 KEY $ET, HBX/ALLEN "T" HANDLE 10 PCS (INCLUDES CASE) BOTTOM
BOTTOM

135 ALIG*MENT KIT 41 PCS (INCLUDES CASE)

-éfL /}4;5 qls d;é;;? //; _

Contract F41689-97-C0509 Modification A00029

Tas‘i'-jldi7’




— — P
. o RAYTHEON AEROSPACE, NAS PENSACOLA CTK ASB1 ' B
ITEM NOMENCLATURE ¢ DRAWER QTY
L1 TPOL POUCH | : _ 0 1
<3 SEREWDRIVER, FLATTIP, 7 LEVEL ' | 0 2 -
3 SCREWDRIVER, FLATTIP, 3 INCH ' 0 1
4 SICREWDRIVER, FLATTIP, 4 INCH 0 1
5 SCREWDRIVER, PHILLIPS #1 - 0 1
6 SCREWDRIVER, PHILLIPS #2 | ‘ 0 1
7 HLIERS, NEEDLENOSE,|# INCH ! | 0 1
% JIEZERS, HEMOSTAT, r INCH 0 1
«5 HLIERS. COMMON, 6 INCH : ' 0 1
A9 BLIERS, DIAGONAL CUFTING, 4 1/2 INCH 0 1
" ALIGNMENT TOOL, 7 ITNCH | _ 0 1
Q- CREWSTARTER, FLATTIP : 0 1

5 07%7 77

Contract F41689-97-C0509 Modification A00029

TE-5E= 2 od”




ITEM ‘ NOMENCLATURE

1L?00q ROX 10 X 10 X 20

|
2“PADLOCK W/KEY
|

3’%1L§. FLAT, 6 INCH
4'fELEL ROUND, 6 INCH
5’NUTD‘IVER/SCRBWDRIVER SET, 12 PCs
6 SCREWDRIVER, FT, 7 LEVEL
7 SCREFDRIVBR. PHIL. 7 LEVEL
8 SPRIFG TOOL
9 KEY FET, ALLEN
10 FEELER GAUGE SET
11 WRENLH. BOX END 3/16 X 13/64
. 12 WRENEH. BOX END 7/32 X 15/64
13 WRENIH, BOX END 1/4 X 9/32
14 WRENCH, BOX END 5/16 X 11/32
15 SOLDFRING AID TOOL, 8 IN&H
16 SCREWSTARTER. B INCH
17 sman‘l RULER, 6 INCH .
‘18 SCREYDRIVER, FT, OFFSET
19 SCREWDRIVER. PHIL, OFFSBT
© 20 PLIB#S. CHAIN NOSE, 4 1/2 INCH
21 pLIEés, bIAGONAL CUT, 4 1/2 INCH

I
22 PENLIGHT

. |
23 ALIGNMENT TOOL, 5 INCH
L I
‘ . J

Contract F41689-97-C0509 Modification A00029

RAYTHEON AEROSPACE, NAS PENSACOLA CTK ASL

DRAWER

QTY




24

ITEM

25
26
27

28

30
31
32

33

34
Q.

2 Aeas 39
& Ay s

|
|
|
|
|
|
|

’ | NOMENCLATURE
MULTIMETER, WITH 2 LEADS
PLIE%S. WATERPUMP, 6 INCH
HIRE‘STRIPPER. 5 Iﬁca
PLIE#S. RETAINING RING

SOLDER REMOVING TOOL, 6 INCH

HALL?T. SOPTMETAL, BRASS/LEAD
RETRIEVING TOOL, MAGNETIC, 6 INCH
punc%, 1/8 INCH

MIRR&R, INSPECTION

WRENCH, ADJUSTABLE, 6 INCH

SOLD?RING TRON, ELECTRIC

,4ﬁ5i6L0u~4 D
'H:?;ziséb
i
|
[
Contract F41689-97-C0509 Modification A00029

l
ALIGIMENT'TOOL, ELECTRODE SHARPENER, 3 PCS

RAYTHEON AEROSPACE. NAS PENSACOLA CTK AS8L

DRAWER

3N

QTY

1=t

TE-SE- & { &




RAYTHEON AEROSPACE
CTK INVENTORY --- A9A

LOC

NOMENCLATURE

FSN

QTY

SCREWDRIVER, COMMON 1/4" X10"

5120-00-293-0314

SCREWDRIVER, COMMON 5/16" X 6"

5120-00-596-8653

SCREWDRIVER, COMMON 1/4" X 6"

5120-00-234-8910

SCREWDRIVER, COMMON 3/16" X5"

5120-00-278-1270

SCREWDRIVER, COMMON SPARKTEST

5120-00-222-8846

SCREWDRIVER,COMMON 1/4" X 1 3/8"

5120-00-222-8866

SCREWDRIVER, COMMON RATCHET

'5120-00-595-9574

SCREWDRIVER SET, JEWELER 6PCS

5120-00-288-8739

SCREWDRIVER, PHILLIPS RATCHET

5120-00-595-9573

SCREWDRIVER, PHILLIPS #1X1 3/8"

5120-00-224-7370

SCREWDRIVER, PHILLIPS #1X 3"

5120-00-240-8716

SCREWDRIVER, PHILLIPS #2 X 4"

5120-00-234-8913

SCREWDRIVER, PHILLIPS #3 X 6"

5120-00-234-8912

SCREWDRIVER, PHILLIPS #1 X 8"

5120-00-529-3101

SCREWDRIVER, PHILLIPS #2 X 10"

5120-00-542-3438

SCREWDRIVER,CMMN OFFSET 3/8TIP

5120-00-240-5232

SCREWDRIVER, CMMN OFFSET 1/4TIP

5120-00-287-2130

SCREWDRIVER, APEX #6 X 4"

5120-00-675-0867

SCREWDRIVER, APEX # 10 X 4"

5120-00-674-9215

SCREWDRIVER, APEX # 8 X 4"

5120-00-674-9216

SCREWDRIVER, PHILLIPS OFFSET

5120-00-256-9014

WRENCH SET, ALLEN KEY 12 PCS

5120-00-529-1475

HEX KEY DRIVER SET, 5 PCS

5120-00-696-4768

SPEED HANDLE, 1/4 DR

5120-00-240-1418

HEX BIT HOLDER, 3/8 DR VIM H6- 1/4

5120-00-528-2892

HEX BIT HOLDER, 1/4 DR VIM H4- 1/4

5120-00-528-2891

BIT APEX, 445--115 COMMON

NSL

BIT APEX, 990--3P # 3 PHILLIPS

5120-00-250-5576

BIT APEX, 990--2 # 2 PHILLIPS

5120-00-595-8197

BIT APEX, 990--1 #1 PHILLIPS

5120-00-223-6977

BIT APEX, 315--7 5/16 DR X 5/16

5120-00-640-6728

BIT APEX, 185--6 1/4 DR X1/4

5120-00-640-6729

BIT APEX, 185--5 1/4 DR X 7/32

5120-00-640-6730

BIT APEX, 185--4 1/4DR X3/16

5120-00-640-6731

BIT APEX, 185--3 1/4 DR X 5/32

5120-00-640-6732

BIT APEX, 185--2 1/4 DR X 1/8

5120-00-640-6733

NN‘NNNNNNNNNNNNNN_&A_L—L_A—L_L—L_L—A—L_A—L_L—A_l—l—l.—k—l_t—h_l.

BIT APEX, 185--9 1/4 DR X 7/64

5120-00-921-0574

BIT APEX, 315--4--6 1/4 DR X 3/32

5120-00-640-6725

[BIT APEX, 185--0 1/4 DR X 5/32

5120-00-289-9454

BIT 5/64 HEX 1/4 DR TMA 2--5

5120-00-289-9453

BIT 1/16 HEX 1/4 DR MA--2

5120-00-044-7067

BIT 1/4 DR X 3/32 X 6" TMA--3

5120-00-596-0930

BIT 1/4 DR X 7/64 X 6" NMA--3A

2 BIT APEX, 185--00 1/4 DR X 1/16 5120-00-289-9453
2 BIT CROSSPOINT APEX, TS170-- 3/8 5130-00-511-0210
2 BIT CROSSPOINT APEX, 212-- 1/4 5120-00-226-5606
2 BIT CROSSPOINT APEX, 170--10 5130-00-101-7509
2 BIT CROSS POINT APEX TS8 5120-00-888-5826
2 BIT CROSS POINT APEX, TS6 5120-00-888-5827
2 BIT CROSS POINT APEX, TS4 5120-00-888-5829
2 BIT 1/4 DR X 3/16 X 12" LOCAL MAN'FTR
2
2
2
2

5120-00-761-2015

_A—A_L_l._.l._n[\)[\)N[\)[\)[\JNNNNMNNN_L_L_L_LNNN_L_L_.L_A_A_L_L_L_A—L_L_J._L_A_L_L_L_L_L_L_L_L_L_l

Contract F41689-97-C0509

Pa

ge 1
Modification A00029

TE-s& 4




RAYTHEON AEROSPACE
CTK INVENTORY --- A9A

NOMENCLATURE

LOC FSN
2 BIT 1/4 DR X 1/8 KAL--1090 5120-00-516-4979
2 ACTUATOR REMOVAL TOOL LOCAL MAN'FTR

WRENCH RATCHET 1/4 X 5/16

5120-00-831-1055

RATCHET, 3/8 DR

5120-00-240-5364

EXTENSION, 3/8 DR X 3"

5120-00-243-1689

EXTENSION, 3/8 DR X 8"

5120-00-243-1690

EXTENSION, 3/8 DR X 12"

5120-00-243-1691

EXTENSION, FLEXIBLE 1/4 DR

5120-00-240-1532

HANDLE DRIVE 1/4

5120-00-242-3256

SOCKET SET, 1/4 DR 19 PCS

5120-00-203-9573

ADAPTER, 1/4 DR TO 3/8 DR

5120-00-224-9219

SOCKET HOSECLAMP 1/4 DR

5120-00-542-4751

SPEED HANDLE, 3/8 DR

5120-00-237-4969

BIT COINSLOT APEX, HTS--4A

5120-00-863-4943

BIT COINSLOT APEX,HTS--3

5120-00-863-4944

BIT COINSLOT APEX, HTS--2

5120-00-797-2992

BIT COINSLOT APEX,HTS--1HS

5120-00-903-8938

SOCKET DEEP, 3/8 DR X 3/8

5120-00-277-1463

SOCKET DEEP, 3/8 DR X 7/16

5120-00-277-1464

SOCKET DEEP, 3/8 DR X 1/2

5120-00-241-3185

SOCKET DEEP 3/8 DR X 9/16

5120-00-239-0017

SOCKET DEEP, 3/8 DR X 5/8

5120-00-239 0018

SOCKET DEEP, 3/8 DR X 13/16

5120-00-596-0836

ADAPTER, 3/8 DR TO 1/4 DR

5120-00-227-8095

BIT CROSSPOINT APEX, TS3 NSL
SOCKET HEX 3/8 DR X 3/8 FA12A
SOCKET HEX 1/4 DR X 3/32 VIM0930
SOCKET HEX 3/8 DR X 1/8 NSL

SOCKET, UNIVERSAL SPLINE, 3/8 X 9/16

5120-01-367-3186

SOCKET, SPLINE, 3/8 X 7/16

5120-01-367-3170

BREAKER BAR 1/2 DR

5120-00-236-7590

EXTENSION, 1/2 DR X 10"

5120-00-227-8074

UNIVERSAL, 1/2 DR

5120-00-209-7971

ADAPTER, 1/2 DR TO 3/8 DR

5120-00-240-8702

SOCKET, 1/2 DR X 3/4

5120-00-189-7985

SOCKET, 1/2 DR X 13/16

5120-00-189-7933

SOCKET, 1/2DR X 1 1/8

5120-00-189-7914

SOCKET, 1/2DR X 1 1/4

5120-00-189-7919

WRENCH SET, OE 9 PCS W CASE

5120-00-962-7580

WRENCH, OE 3/16 X 7/32

5120-00-184-8441

WRENCH OE 3/16 X 5/32

5120-00-277-4835

WRENCH, BOX 1/2 X 9/16

5120-00-293-0157

WRENCH COMBO 7/16

5120-00-228-9505

WRENCH COMBO 1/4

5120-00-288-9997

WRENCH COMBO 5/16

5120-00-228-9505

SCREWDRIVER,CMMN 3/8 X 12"

5120-00-227-2130

wwwwwmmmwmwmwmmmmwmmmmmmmmmmwr\:mmmmmmmmmmr\:mmmmm

WRENCH COMBO 3/8

5120-00-228-9504

WRENCH, OE 13/16 X 13/16

5120-00-184-8652

WRENCH, OE 1 X 11/8

5120-00-187-7133

WRENCH, ADJUSTABLE 4"

5120-00-240-5330

WRENCH, ADJUSTABLE 8"

§120-00-240-5328

w|o|wiwi

- |WRENCH, ADJUSTABLE 12"

5120-00-264-3796

Contract F41689-97-C0509

Page 2
Modification AOOOZQ

15 A A




RAYTHEON AEROSPACE
CTK INVENTORY --- A9A

LOC

NOMENCLATURE

FSN

SPEED HANDLE, 1/2 DR

5120-00-293-0375

CROWSFOQT, 3/8 DR X 1 5/8

5120-00-184-8414

CROWSFOOT, 3/8 DR X 1 7/16

5120-00-184-8411

CROWSFOOQT, 3/8 DR X 1 3/8

5120-00-184-8410

CROWSFOOT, 3/8 DR X 1 1/16

5120-00-181-6764

CROWSFOOT, 3/8 DR X 7/8

5120-00-541-4071

CROWSFOOT, 3/8 DR X 13/16

5120-00-184-8401

CROWSFOOQT, 3/8 DR X 3/4

5120-00-189-7898

CROWSFOOT, 3/8 DR X 11/16

5120-00-236-2261

CROWSFOOT, 3/8 DR X 5/8

5120-00-184-8398

CROWSFOOT, 3/8 DR X 9/16

5120-00-184-8397

CROWSFOOT, 1/4 DR X 5/16

5120-00-888-8000

PLIERS, CANNON PLUG, INS

5120-00-624-8065

PLIERS,WIRE TWIST 9"

5120-00-305-2306

PLIERS, WATER PUMP 10°

5120-00-278-0352

PLIERS, CANNON PLUG, INS

5120-00-595-9545

PLIERS, VISE GRIP

5120-00-494-1910

PLIERS, CURVED NEEDLENOSE 6"

5120-00-239-8250

PLIERS, NEEDLENOSE 6"

5120-00-247-5177

PLIERS, DIAGONAL CUT 7 1/2"

5120-00-222-2708

PLIERS, NEEDLENOSE 4"

5120-00-293-3486

PLIERS, DIAG CUT 4 1/2"

5120-00-293-3209

PLIERS, SAFETY WIRE 6"

5120-00-239-8249

PLIERS, LINEMANS 6"

5120-00-756-1155

PLIERS, COMMON SLIP JOINT 7 1/2"

5120-00-293-3481

WIRE STRIPPERS

5110-00-268-4224

RETRIEVING TOOL, MAGNETIC

SPATULA 10"

5120-00-545-4268

6640-00-264-8268

INSPECTION MIRROR

5120-00-618-6902

SCRIBE, MACHINIST (3 PCS)

5120-00-221-7063

SOLDERING TOOL

3439-00-629-2697

TWEEZER, CRAFTSMAN 6"

5120-00-293-0149

TWEEZER,CURVED 4 1/2"

5120-00-288-9685

TWEEZER, SOLDERING 5"

5120-00-247-0864

TWEEZER, 4 3/4"

5120-00-249-0868

TWEEZER, 5"

5120-00-293-0149

GAUGE, THICKNESS .001--.030

5120-00-984-7236

SCISSORS, ELECTRICAL 5"

5110-00-255-0420

RULE, STEEL 6" X 3/4"

5210-00-273-1965

SPANNER WRENCH 5120-00-139-2962
PURGING NOZZLE ASSEMBLY NSL
ROLL MOTOR TOOL NSL

CABLE TIE GUN

5120-00-781-7891

TAPE MEASURING 6'

5210-00-287-3335

BLOW GUN

5120-0P-544-2K16

ADAPTER, AIR CHECK

4730-00-454-3271

3
3
3
3
3
3
3
3
3
3
3
3
4
4
4
4
4
4
4
4
4
4
4
4
4
4
5
S5
5
S
5
5
5
5
S5
5
5
5
5
5
5
5
5
5
5
5
5
5
5
6
6
6

_a._LN_L_LN—L_L_&_A_L_L_L_L_L_L_L_L_L__A_A_L_L_LI\J_L_L_L_L_L._L_L_L_A._L_A_L_L_a.—l-a_i._L_d._a._l—&_A_m_l._L_l.

STUD INSERTION TOOL CA2104-T12 5120-00-086-9684
GRINDING WHEEL DRESSER NSL

_|AIR CHUCK NSL
GOGGLES 4240-00-052-2776
HAMMER BALL PEEN 16 0OZ 5120-00-001-8543

- |COLD CHISEL 1/2* 5110-00-186-7107

: Page 3
Contract F41689-97-C0509 Modification AOOOZQ

TE-5& J_I 3




RAYTHEON AEROSPACE
CTK INVENTORY --- AOA

LOC NOMENCLATURE FSN QTY
6 COLD CHISEL 3/8" . ~ NSL 1
6 COLD CHISEL 1/4" 5110-00-234-1927 1
.6 CAPE CHISEL 1/4" 5110-00-197-9499 1

6 SPATULA 6520-00-556-8000 2

6 SPATULA 4" 6240-00-171-5198 2

6 KNIFE, PUTTY FLEX 1 1/4" - 5120-00-221-1536 1

6 FLASHLIGHT 6230-00-163-1856 1

6 WIRE TOOTH BRUSH LP STORE ITEM 1

6 RAZOR BLADES, 1 BOX (6 EA) LP STORE ITEM 1 ~

6 COTTER PIN EXTRACTOR 5120-00-222-4282 1

6 DRIVE PIN PUNCH, 7/32 X 4° 5120-00-240-6104 1

6 DRIVE PIN PUNCH, 1/4 X 8" 5120-00-223-1016 1

6 DRIVE PIN PUNCH, 3/16 X 8" 5120-00-223-1015 1

6 DRIVE PIN PUNCH, 3/16 X 4" 5120-00-240-6083 1

6 DRIVE PIN PUNCH, 1/8 X 4° 5120-00-242-5966 1

6 DRIVE PIN PUNCH, 3/32 X 4" 5120-00-242-3435 1

6 DRIVE PIN PUNCH, 1/16 X 4" 5120-00-240-6082 1

6 SOLID CENTER PUNCH, 5/64 X 4" 5120-00-293-3510 1

6 SOLID CENTER PUNCH, 5/32 X 3 1/2 5120-00-293-3509 1

6 DRIVE PIN PUNCH, TPR 3/32 X 4 3/8 5120-00-223-1010 1

6 DRIVE PIN PUNCH, TPR 1/16 X 3 1/2 5120-00-240-6092 1

6 [DRIVE PIN PUNCH, TPR 1/8 X 4 1/2 5120-00-242-3433 1

7 EXTENSION CORD, 12/3 TYPE SD NSL 1

7 3/8" REV. ELECTRIC DRILL (7PC) 5130-00-935-7354 1

8 EXTRACTOR TOOL, SCREW 5120-01-398-2869 1

8 EXPANDER, TAILPIPE 5120-00-419-5694 1

K:] TIE DOWN STRAPS 5975-00-570-9598 | 1 BNDL

8 SAFETYWIRE #32 - 9505-00-293-4208 | 1 ROLL

*8 TEFLON TAPE 8030-00-889-3535 | 1 ROLL

"8 ELECTRICAL TAPE 5970-00-788-4901 1 ROLL
KEY, TOOL BOX LOCK (TAB #1) 1
KEY, FLAMMABLE STORAGE LOCKER 1

* CONSUMABLE ITEMS

\/CV? \0\:9( ‘9&‘/ /"f"’ 71

. |
‘ Page 4 ~
Contract F41689-97-C0509 Modification A00029 TE-SE . Qf




RAYTHEON AEROSPACE

CTK INVENTORY---A9B

LOC

--NOMENCLATURE

FSN

QTY

SCREWDRIVER, COMMON 1/4 X 6"

5120-00-596-8653

SCREWDRIVER COMMON 1/8 X 12"

5120-00-541-3004

SCREWDRIVER, COMMON 3/8 X 8"

5120-00-237-6985

SCREWDRIVER, COMMON 5/16 X 6"

5120-00-596-8653

SCREWDRIVER, COMMON STARTER 6"

5120-00-293-3159

SCREWDRIVER, COMMON 3/16 X 5"

5120-00-278-1270

SCREWDRIVER, COMMON 1/4 X 3"

5120-00-293-3311

HEXKEY 3/32"

NSL

SCREWDRIVER SET, JEWELERS 6 PCs

5120-00-288-8739

SCREWDRIVER, PHILLIPS #1 3"

5120-00-240-8716

|SCREWDRIVER, PHILLIPS #2 4"

5120-00-234-8913

SCREWDRIVER, PHILLIPS STARTER 5"

5120-00-965-0627

SCREWDRIVER, PHILLIPS #3 6"

5120-00-234-8912

SCREWDRIVER, PHILLIPS #1 8"

5120-00-529-3101

SCREWDRIVER, COMMON OFFSET

5120-00-287-2130

SCREWDRIVER, COMMON 1/4 X 1"

5120-00-222-8866

SCREWDRIVER, COMMON 1/8 X 2 1/4"

5120-00-222-8846

SCREWDRIVER, COMMON SPARKTEST

5120-00-222-8846

SCREWDRIVER, COMMON RATCHET

5120-00-595-9574

ALLEN KEY SET, 11 PCs

5120-00-529-1475

SCREWDRIVER, PHILLIPS RATCHET

5120-00-595-9573

SCREWDRIVER, PHILLIPS STARTER 3"

5120-00-965-0626

SCREWDRIVER, PHILLIPS #2 1 1/2"

5120-00-227-7293

SCREWDRIVER, PHILLIPS #1 1"

5120-00-224-7370

SCREWDRIVER, PHILLIPS OFFSET

5210-00-256-9014

SCREWDRIVER, PHILLIPS #2 POSI DRIVE 4"

SDDZ52

NUTDRIVER, 9/16

5120-00-924-9514

NUTDRIVER, 1/2

5120-00-293-0375

NUTDRIVER, 7/16

5120-00-222-1499

NUTDRIVER, 3/8

5120-00-596-1263

NUTDRIVER, 11/32

5120-00-293-0796

NUTDRIVER, 5/16

5120-00-224-2596

NUTDRIVER, 9/32

5120-00-277-1802

NUTDRIVER, 1/4

5120-00-241-3188

NUTDRIVER, 7/32

5120-00-277-1801

NUTDRIVER, 3/16

5120-00-224-1599

NUTDRIVER, 5/32

5120-00-585-2149

SPEED HANDLE 1/4 DR

5120-00-240-1418

EXTENSION 1/4 DR 6"

5120-00-240-1532

EXTENSION 1/4 DR 3"

711203

SOCKET SET, 1/4 DR 19 PCS

T 5120-00-203-9573

SOCKET DEEP 1/4 DR X 11/32 (6PT)

5120-00-189-7921

SOCKET DEEP 1/4 DR X 5/16 (6PT)

5120-00-189-7920

SOCKET DEEP 1/4 DR X 9/32 (6PT)

5120-00-189-7919

SOCKET DEEP 1/4 DR X 1/4

5120-00-775-6983

BIT KAL .1292 3/8 DR X 1/4 HEX

5120-00-243-1673

BIT KAL .1092 1/4 DR 5/32 HEX

5120-00-555-2353

' |BIT VIM 0934 /4 DR X 1/8 HEX

5120-00-596-0934

BIT TMA 2 1/2 1/4 DR X 5/64 HEX

5120-00-289-9453

BIT, APEX 492-PZD #2 PHILLIPS

NSL

5120-00-250-5516

1
1
1
1
1
2
2
1
1
2
3
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
2

f\)[\)I\'}l\]l’\)l\)l’\)i\)I\)I’\}J\)NI\J[\)MNNMI\)N]\)NN[\J[\)—L—AA_L_;_I._L_L_L_L_s_k_i._L_L_L_.L_l_;_L_L_L_x_A_LI_A

Contract F41689-97-C0509

BIT, APEX 990-3P #3 PHILLIPS

Page 1
Modification AOOOZQ

TESE. 0




RAYTHEON AEROSPACE
CTK INVENTORY---A9B
LOC NOMENCLATURE FSN QTY

2 BIT, APEX 185-10 1/4 DR X 9/64 HEX 5120-00-044-1718
2 BIT, APEX 990-2P #2 PHILLIPS 5120-00-595-8197
2 BIT, APEX 990-F 5120-00-888-5828
2 BIT, APEX 990-1 5120-00-223-6977
2 BIT, APEX 445-415 COMMON 5120-00-690-7274
2 BIT HOLDER, 1/4 DR TO 1/4 HEX DR 5120-00-528-2891
2 TIRE, AIR CHUCK NSL

2 ADAPTER 1/4 DR TO 3/8 DR 5120-00-224-9219
2 SOCKET HOSE CLAMP 1/4 DR 5120-00-542-4751
2 EXTENSION, 3/8 DR X 8" 5120-00-243-1693
2 RATCHET, 3/8 DR 5120-00-240-5364
2 SOCKET 3/8 DR X 3/4 12 POINT $120-00-227-6705
2 SOCKET 3/8 DR X 11/16 12 POINT 5120-00-232-5706
2 SOCKET 3/8 DR X 5/8 12 POINT 5120-00-237-4973
2 SOCKET 3/8 DR X 9/16 12 POINT 5120-00-237-6704
2 SOCKET 3/8 DR X1/2 12 POINT 5120-00-237-0977

SOCKET 3/8 DR X 7/16 12 POINT

5120-00-237-6703

SOCKET 3/8 DR X 3/8 12 POINT

5120-00-237-6702

SPEED HANDLE 3/8 DR 5120-00-237-4969
ADAPTER 3/8 DR TO 1/4 5120-00-227-8095
UNIVERSAL 3/8 DR 5120-00-224-9215

WRENCH, ADJUSTABLE 12"

5120-00-264-3796

WRENCH, ADJUSTABLE 8"

5120-00-240-5328

WRENCH, ADJUSTABLE 6"

5120-00-264-3795

WRENCH, ADJUSTABLE 4"

5120-00-240-5330

WRENCH, COMBO 7/16

5120-00-228-9509

WRENCH, COMBO 1/2

5120-00-228-9506

WRENCH, COMBO 9/16

5120-00-228-9507

WRENCH, COMBO 5/8

5120-00-228-9508

WRENCH, COMBO 11/16

5120-00-228-9509

WRENCH, COMBO 3/4

5120-00-228-9510

WRENCH, COMBO 7/8

5120-00-228-9512

WRENCH, COMBO 1

5120-00-228-9514

CROWSFOOT, 3/8 DR X 1 1/4

5120-00-293-2567

CROWSFOOT, 3/8 DR X 11/16

5120-00-236-2261

CROWSFOQT, 3/8 DR X 5/8

5120-00-184-8398

CROWSFOOQT, 3/8 DR X 9/16

5120-00-184-8397

CROWSFOOT, 1/4 DR X 3/8

5120-00-541-4072

WRENCH, COMBO 9/32

5120-00-288-9671

_[WRENCH, COMBO 5/16

. 5120-00-228-9503

WRENCH, COMBO 11/32

5120-00-278-0342

WRENCH, COMBO 3/8

5120-00-228-9504

WRENCH, STRAP

5120-00-242-3249

PLIERS, CONDUIT

5120-00-624-8065

PLIERS, CANNON PLUG

5120-00-595-9545

PLIERS, CURVED NEEDLENOSE 6"

5120-00-239-8250

PLIERS, DIAG. CUT 7 1/2"

5120-00-293-3210

PLIERS, NEEDLENOSE 4"

5120-00-293-3486

PLIERS, NEEDLENOSE W/CUT 7"

5120-00-247-5177

-h-l:-ls-hAAJ;Awwm!mAmjmwmmwwwmmmmwwmmwwmmmmm

PLIERS, NEEDLENOSE 8"

5120-00-595-9519

PLIERS, ROUNDNOSE WIRE 6"

5120-00-239-8249

-L—A_AI’\)_L..L_L_l._L_L.L_l_s_‘._.L_.L_A_J._L_l_A_L_L_L_L._L_L_L_A_-L_L_A_L_l._a_k_a-.a._k_n._a._b_t_h_km_x_k_l._L_L

Pa
Contract F41689-97-C0509

ge 2
Modification A00029

TE-5E., L 1




RAYTHEON AEROSPACE

CTK INVENTORY---A9B

-
O

NOMENCLATURE

FSN

QTyY

PLIERS, VICE GRIP 7"

5120-00-494-1910

PLIERS, DIAG. CUT 41/2"

5120-00-239-3205

PLIERS, SNAP RING # 2 5"

5120-00-288-9717

PLIERS, LINEMAN 6"

5120-00-756-1155

PLIERS, COMMON SLIP JOINT 6"

5120-00223-7396

PLIERS, COMMON SLIP JOINT 8"

5120-00-223-9397

WIRE STRIPPERS

5120-00-268-4224

PATCHBOARD CONTACT PIN HEIGHT

NSL

P/P TEMPLATE (ALIGNMENT TOOL)

5120-00-436-4711

RULE, STEEL 6"

5210-00-273-1965

ALIGNMENT COMB 5120-01-116-2229
BACKING TOOL 5120-L000-375-30
MIRROR INSPECTION 5120-00-596-1098
FLASHLIGHT PENLIGHT 6230-00-635-4998

GAGE, THICKNESS 3"

5210-00-221-1999

GAGE, GAP SETTING #5026

5210-00-244-7771

PLIERS, FUSE PULLER #1

5120-00-224-9453

KNIFE, CRAFTSMAN (3PCS) + 8 PC BLADE SET

5110-00-595-8400

SCRIBE, MACHINIST (3PCS)

5120-00-221-7063

BLOW GUN

5120-0P-544-2K16

ADAPTER, AIR CHECK

4730-00-454-3271

CARD EXTRACTOR

5120-01-106-0087

CARD EXTRACTOR

5120-00-133-3916

ALIGNMENT TOOL YELLOW 5"

5120-00-227-7291

SLEEVE DRIVER

5120-L000-377-30

SCISSORS, ELECTRICAL 5"

5110-00-255-0420

MAGNIFYING LENS

6650-00-641-3208

TWEEZERS, CURVED 4 1/2"

5120-00-288-9685

TWEEZERS, STRAIGHT 4 1/2"

5120-00-293-0149

5120-00-247-0864

TWEEZERS, SOLDERING 4 1/2"
TWEEZERS, 5" '

5120-00-247-0868

TWEEZERS, PIVOT 6 1/4"

5120-00-203-9028

SOLDERING TOOL

3439-00-629-2697

SCREWDRIVER, STARTER, 8"

5120-00-832-6221

WIRE BRUSH LP STORE ITEM
B WRENCH, MONKEY 5120-00-473-6476
STOP, WATCH 6645-00-250-4680

KNIFE, PUTTY FLEXIBLE

5120-00-221-1536

PLIERS, SMOOTHJAW 11"

5120-00-045-6534

FLASHLIGHT 6230-00-364-8261
KNIFE, POCKET 5110-00-240-5943
GOGGLES 4240-00-052-2776
HAMMER, BALL PEEN 80Z 5120-00-061-8541
MALLET RUBBER 5120-00-293-3399

HAMMER HEAD HOLDER (SP105)

5120-00-903-8546

HAMMER HEAD 1"

5120-00-293-3003

HAMMER HEAD 1"

5120-00-293-2999

b Bl Bl Bl Bl Bl Bl BB Bl SRS Y B R TS P P PN T S DSV Y AT VY U Dy Ny Uy Y Y NIy JEPY Y Y Py Y PPy P S DI SIS Py P P DI B B Y D D

Contract F41689-97-C0509

TAPE MEASURE 6 FT 2130618
PLIERS, CRIMPING 9" NSL
PLIERS, CRIMPING 6 1/2" NSL
PLIERS, CRIMPING 7" NSL

Page 3
Modification A0002_9

TE-5R- oA 4




RAYTHEON AEROSPACE
CTK INVENTORY---A9B
LOC NOMENCLATURE FSN QTYy

7 CAPTIVE FASTENER, INSTALLER DEUTSCH NSL 1

7 INSTALLER, REPLACEMENT TIP & NUT —-10 NSL 1

7 CONNECTOR PIN REMOVAL TOOL (4PCS) 5120-00-177-6966 1

7 TOOL, INSERTION SET 3EA (TOTAL 8 PCS8) 5120-00-079-4599 1

7 TOOL, INSERTION 1120-1 (3PCS) 5120-ND-035-721-HCJ 1

7 TOOL, INSERTION 1120-2 (4PCS) . 5120-ND-035-722 HCJ 1

7 TOOL, INSERTION 1120-3 (4PCS) 5120-ND-035-723 HCJ 1

7 TOOL, REMOVAL 11-6900 5 PC SET ' 5120-00-765-3688 2

7 PRY BAR LOCAL MANUFACTURE 2 -

7 TOOL, REMOVAL DEUTSCH 5120-PRB-6527-10 1

7 TOOL, EXTRACTION CET-16 (TOTAL 14 PCS) 5120-00-987-0784 1

7 TOOL, EXTRACTION CET-20-A (9 PCS) 5120-00-987-0785 1

7 PLIERS, CRIMPING INSULATED 5120-00-870-5238 1

7 TOOL REMOVAL, MB 1969/8B-04 (2 PCS) 5120-00-146-6557 1

7 TOOL INSTALLING, ELECTRICAL CONTACT (3PCS)| 5120-00-251-9503 1

7 TOOL, REMOVAL CONTACT (2 PCS) 5120-01-108-8652 1

7 PITOT ADAPTER TEST PLUGS (2 PCS) NSL 2
* 8 TIE DOWN STRAPS 5975-00-570-9598 1 BNDL
* 8 ELECTRICAL TAPE 5970-00-788-4901 1 ROLL
"8 |TEFLON TAPE 8030-00-889-3535 1 ROLL

KEY, TOOL BOX LOCK (TAB #2) 1
KEY, FLAMMABLE STORAGE LOCKER (TAB #2) 1
* CONSUMABLE ITEMS

\/W-..C!c—ol ow [ Sept- 79

Page 4 :
Contract F41689-97-C0509 . Modification A00029 TEsEE « Q0




RAYTHEON AEROSPACE
CTK INVENTORY--- A9C

-
o]
o

NOMENCLATURE

FSN

o
2

FILE W/ HANDLE

5110-00-263-0349

FILE S8ET NEEDLE 13 PC.SET W CASE

5110-00-204-2685

METAL SHEARS

5100-00-289-8659

PLIERS NEEDLENQSE 6 1/2"

NSL

PLIERS TYPE 1 CLASS 4 DUCKBILL 8"

5120-00-595-9519

KNIFE, CARPET

5110-00-892-5071

KNIFE CRAFTMANS (3 PC) + 8 PC. BLADE SET

5110-00-595-8400

PRESSURE GAUGE, TIRE NSL
SCREWDRIVER -- ALIGN - NSL
SCREWDRIVER PHILLIPS #2--8" NSL
TOOL, FILLER NSL
DRIVE PIN PUNCH 1/8 x4" NSL
DRIVE PIN PUNCH 1/4X 4" NSL

PLIERS, SNAP RING SET (TOTAL 19 PCs)

| 5180-01-080-8378

INSPECTION MIRROR

5120-00-126-1140

HACKSAW + 3 BLADES

5110-00-289-9657

WRENCH ALLEN(SNAP-ON) 15 PC W CASE

5120-01-335-1507

SWIVEL HEAD PROFESSIONAL RIVET TOOL NSL
WRENCH, CONNECTOR REPAIR TG60-15 5120-00-126-1140
WRENCH, CONNECTOR REPAIR TG60-19 NSL
WRENCH, CONNECTOR REPAIR TG60-17 5120-00126-1142
WRENCH, CONNECTOR REPAIR TG38-18 NSL
WRENCH, CONNECTOR REPAIR TG39-20 NSL

WRENCH, CONNECTOR REPAIR TG48-20

5120-00126-0901

WRENCH, CONNECTOR REPAIR TG48-24

5120-00126-0952

WRENCH, CONNECTOR REPAIR TG38-22

NSL

WRENCH, CONNECTOR REPAIR TG60-13

5120-00-126-1139

WRENCH, CONNECTOR REPAIR TG48-22

5120-00-126-0912

WRENCH, CONNECTOR REPAIR TG38-40

NSL

WRENCH, CONNECTOR REPAIR TG38-24

NSL

WRENCH, CONNECTOR REPAIR TG60-11

5120-00-126-1138

SHARPENING STONE SET 3 PC.

5345-00-198-8050

TAP & DIE SET 40 PC W CASE

5136-00-856-3471

FILE BRUSH (2 PCs)

$110-00-224-7987

CRIMPING TOOL MY28-6

5270-00-156-8602

DRILL BIT SET .062-.5 X 1/64 30 PC W CASE

5133-00-449-6775

DRILL BIT#30

5133-00-894-5611

DRILL BIT # 36

5133-00-189-9281

DRILL BIT SET .04-.228 61 PC W CASE

5133-00-293-0983

SCREW EXTRACTOR SET 26 PC W CASE

5120-00-357-5833

EXTENSION 3/4 DR X 3"

$120-00-273-2903

EXTENSION 3/4 DR X 15 1/2"

5120-00-227-8079

EXTENSION 3/4DRX 8"

5120-00-243-7328

EXTENSION 1/2 DR X 20"

5120-00-240-8705

ADAPTER 1/2 DR TO 3/4 DR

5120-00-144-5207

ADAPTER 3/4 DR TO 1/2 DR

5120-00-227-8088

RATCHET 1/2 DR

5120-00-230-6385

RATCHET 3/4 DR

5120-00-249-1076

/STUD INSERTION TOOL CA2109-T12

5120-00-092-9787

DRIFT PIN BMS1087

5120-00-242-8676

SQCKET, 3/4 DR X 1" KAL 1816 NSL
SOCKET, 3/4 DRX 1 1/8" 13-136 NSL
SOQCKET, 3/4 DR X 1 3/16" SK 47138 NSL

-h-bh#-h.-bi‘###h-hhhhwmmwmmmwmi\]I\JI\JI\)I\)I\)I\)NI\)I’\)I‘OF\JI\)I\JMI\J—l—‘-—l—*—*—‘—‘—‘—‘—*—"'—"—‘—‘—‘

SOCKET, 3/4 DR X 1 5/16" IM 422

5130-00-227-6684

e et e Bl B VTS B BN B A S EE PR EEN PR EAG R 1 % IEEY IR RN RV PR U Ry DR ) [Ny D) (I [y [ [y Ry S Uy ) (P SUIY IS DI U DI DS DS NP DI P P P S DY B B

Contract F41689-97-C0509

Page 1
Modification A00029

el - 1Y




RAYTHEON AEROSPACE
CTK INVENTORY--- A9C

KEY, TOOL BOX LOCK (TAB #3)

LOC NOMENCLATURE FSN QrY
4 SOCKET, 3/4 DR X 1 9/16" KAL 1825 NSL 1
4 SOCKET, 3/4 DR X 1 5/8" PROTO 5552A NSL 1
4 SOCKET, 3/4 DR X 1 11/16" 6154 5120-01-335-9084 | 1
4 SOCKET, 3/4 DR X 1 3/4" 6156 5120-01-335-9084 | 1
4 SOCKET, 3/4 DR X 1 13/16" PROTO 5558A 5120-01-397-3184 | 1
4 SOCKET, 3/4 DR X 1 7/8" KAL 1830 NSL 1
5 GUN, CAULKING NSL 1
5 CORDLESS DRILL SET (TOTAL 7 PCS) MODEL 60930 1
5 FLASH LIGHT XL600 FORCELITE NSL 1
5 HEATER, GUN TYPE, ELECTRIC 4940-01-028-7493 | 1

1

Veridied on  lign 29

C o inSe = €

Page 2
Contract F41689-97-C0509

Modification A00029

s - 220




9031,B,D,G,H,STB,TK, 9030D,E2110

_ WARRANTY
ITEM # NOUN QTY | LOCATION | TOOLBOX | Ww/C ITEM
S 1 APEX, ASSORTED, 18 PIECE 1 TP SH E2110 ACFT
2 APEX, ASSORTED, 18 PIECE 1 TP SH E2110 ACFT
v 3 APEX, HIGH TORQUE 4 TP SH E2110 ACFT
P APEX HOLDER, 1/4 DR 1 TP SH E2110 ACFT
&5 APEX HOLDER, 3/8 DR 2 TP SH E2110 ACFT
o6 POCKET KNIFE 1 TP SH E2110 ACFT
7 MSURING TAPE, 6’1 1 TP SH E2110 ACFT
<3 AIR CHUCK, HIGH PRESSURE 1 TP SH E2110 ACFT
9 SPEED HANDLE, 3/8 DR 2. TP SH E2110 ACFT 1-W
10 SCRIBE 1 TP SH E2110 ACFT
- 11 ALLEN WRENCH SET, 16 PIECE 1 TP SH E2110 ACFT
12 FLASHLIGHT 3 TP SH E2110 ACFT
213 SCREWDRIVER, COMMON, 10" 1 TP $H E2110 ACFT w
__A14  |SCREWDRIVER, COMMON, 8" 1 TP SH E2110 ACFT
)5 VALVE CORE REMOVER, 1 TP SH E2110 ACFT
Z 16 CABLE 1 TP SH E2110 ACFT
] HAMMER, 16 0Z 1 TP SH E2110 ACFT
18 [LoCK 1 TP SH E2110 ACFT
19 |MIRROR 1 TP SH E2110 ACFT
20 PLIERS, SAFETY WIRE 1 TP SH E2110 ACFT
/21 |SAFETY WIRE, .032 1 TP SH E2110 | ACFT
o 2 SCREWDRIVER, COMMON, 1" 1 DRW 1 E2110 ACFT
/23 SCREWDRIVER, COMMON, 3" k DRW | E2110 ACFT
/ 24 - |SCREWDRIVER, COMMON, 4" 1.] DRWI E2110 ACFT
25 SCREWDRIVER, COMMON, 6" 1 DRW 1 E2110 ACFT
~ 26 SCREWDRIVER, HI TORQUE #10, 4" 1 DRW 1 E2110 ACFT
7 27 SCREWDRIVER, PHILLIPS, 1" 1 DRW 1 E2110 ACFT
728 SCREWDRIVER, PHILLIPS, 4" 2 DRW 1 E2110 ACFT
/29 SCREWDRIVER, PHILLIPS, 6" 1 DRW 1 E2110 ACFT
7 30 COMMON,SCREWDRIVERS #8,6.4.3.2 5 DR 4 E2110 ACFT W
/31 PHILLIPS,SCREWDRIVER #8,10.3,3 4 DR 4 E2110 ACFT W
«”32  |ADAPTER.3/8DR TO 172 1 DRW 7 E2110 ACFT
~ 33 ADAPTER, 3/8 DR TO 1/4 1 DRW 7 E2110 ACFT
# 34  |ADAPTER, 12DRTO 3/3 1 DRW 7 E2110 ACFT w
7735 ADAPTER, 1/4 DR TO 3/8 1 DRW 7 E2110 ACFT
36  |EXTENSION, 1/2 DR, 10 1 DRW 7 E2110 ACFT
737 EXTENSION, 1/2DR, 5" 1 DRW 7 E2110 ACFT
7 38 EXTENSION, 1/4 DR, 2" 1 DRW 7 E2110 ACFT
739 |EXTENSION, 1/4 DR, 6" 1 DRW 7 E2110 ACFT
740 EXTENSION, 3/8 DR, 12" 1 DRW 7 E2110 ACFT
41 EXTENSION, 3/8 DR, 5" 1 DRW 7 E2110 ACFT
742 EXTENSION, 3/3 DR, 3" 1 DRW 7 E2110 ACFT
43 BRKER BAR, 1/2 DR 1 DRW 7 E2110 ACFT
44 BRKER BAR, 3/8 DR 1 DRW 7 E2110 ACFT W
45 BRKER BAR, 1/4 DR 1 DRW 7 E2110 ACFT
46 RATCHET, 12 DR 1 DRW 7 T E2110 ACFT
<47 RATCHET, 3/8 DR 1 DRW 7 E2110 ACFT W
48 RATCHET, 1/4 DR 1 DRW 7 E2110 ACFT
49 SOCKET, 12DR X 1 1 DRW 7 E2110 ACFT
50 SOCKET. 1/2 DR X 15/16 1 DRW 7 E2110 ACFT
~51 SOCKET, 1/2DR X 7/8 1 DRW 7 E2110 ACFT
7752 SOCKET, 1/2DR X 13/16 1 DRW 7 E2110 ACFT
753 SOCKET. 1/2 DR X 3/4 1 DRW 7 E2110 ACFT W
S 54 SOCKET, 1/2DR X 11/16 1 DRW 7 F2110 ACFY’
7 55 SOCKET, 1/2 DR X 9/16 1 DRW 7 E2110 ACFT
Z 56 [SOCKET,12DRX 172 1 DRW 7 E2110 ACFT
S 57 SOCKET, 1/2 DR X 7/16 1 DRW 7 E2110 ACFT
. Page 1
Contract F41689-97-C0509

Modification A0002?

LA = 2R

8/13/99




9031,B,D,G,H,STB,TK, 9030D,E2110

8/13/99

58 SOCKET, 3/ DR X 3/4 1 DRW 7 E2110 ACFT
59 SOCKET, 3/8 DR X 11/16 1 DRW 7 E2110 ACFT
60 SOCKET, 3/8 DR X 5/8 1 DRW 7 E2110 ACFT W
61 SOCKET, 3/8 DR X 9/16 1 DRW 7 E2110 ACFT
62 SOCKET, 3/8 DR X 12 1 DRW 7 E2110 ACFT
63 SOCKET. 3/ DR X 7/16 1 DRW 7 E2110 ACFT
64 SOCKET, 1/4 DR X 3/8 1 DRW 7 E2110 ACFT
<765 SOCKET. 1/4 DR X 11/32 1 DRW 7 E2110 ACFT
~66 SOCKET. 1/4 DR X 5/16 1 DRW 7 E2110 ACFT W
67 SOCKET, 1/4 DR X 9/32 1 DRW 7 E2110 ACFT
68 SOCKET. 1/4 DR X 1/4 1 DRW 7 E2110 ACFT W
769 SOCKET. 1/4 DR X 7/32 1 DRW 7 E2110 ACFT
< 70 SOCKET, 1/4 DR X 3/16 1 DRW 7 E2110 ACFT
771 SOCKET, DEEP, 3/3 DR X 7/8 1 DRW 7 E2110 ACFT W
P SOCKET, DEEP, 3/8 DR X 15/16 1 DRW 7 E2110 ACFT W
=13 SOCKET. DEEP, 3/8 DR X 1 1 DRW 7 E2110 ACFT W
74 SOCKET, DEEP, 3/8 DR X 13/16 1 DRW 7 E2110 ACFT
75 SOCKET, DEEP, 3/8 DR X 3/4 1 DRW 7 E2110 ACFT
76 SOCKET. DEEP, 3/8 DR X 11/16 1 DRW 7 E2110 ACFT
71 SOCKET, DEEP, 3/8 DR X 5/8 1 DRW 7 E2110 ACFT
) SOCKET. DEEP, 3/8 DR X 9/16 1 DRW 7 E2110 ACFT
79 SOCKET. DEEP, 3/8 DR X 112 1 DRW 7 E2110 ACFT
2~ 80 SOCKET. DEEP, 3/8 DR X 7/16 1 DRW 7 E2110 ACFT
781 SOCKET. DEEP, 3/8 DR X 3/3 1 DRW 7 E2110 ACFT W
/82  |CROWFOOT, 3/8 DR X 7/8 1 DRW 7 E2110 ACFT w
~ 83 |CROWFOOT, 3/8 DR X 3/4 1- DRW 7 E2110 ACFT W
8  |CROWFOOT, 3/8 DR X 11/16 1 DRW 7 E2110 ACFT
~ 85 CROWFOOT, 3/8 DR X 5/8 1 DRW 7 E2110 ACFT W
<36 CROWFOOT, 3/8 DR X 9/16 1 DRW 7 E2110 ACFT W
o 87 CROWFOOT, 3/8 DR X 1/2 1 DRW 7 E2110 ACFT
o 88 CROWEOOT, 3/8 DR X 7/16 1 DRW 7 E2110 ACFT
7 89 UNIVERSAL, 1/4 DR 1 DRW 7 E2110 ACFT W
7 90 UNIVERSAL, 3/8 DR 1 DRW 7 E2110 ACFT
791 DYKES, 5" 1 DRW 8 E2110 ACFT
7792 DYKES, 6" 1 DRW 8 E2110 ACFT
7793 PLIERS, DUCKBILL 1 DRW 8 E2110 ACFT
& 94 PLIERS, CHANNEL LOCK, 8" 1 DRW 8 E2110 ACFT
95 PLIERS, COMMON, 6" 1 DRW 8 E2110 ACFT
9 PLIERS, NEEDLE NOSE 1 DRW 8 E2110 ACFT W
97  |PLIERS, VISE GRIP, 7° 1 DRW 8 E2110 ACFT
< 93 PLIERS, VISE GRIP, 10" 1 DRW 8 E2110 ACFT
< 99 PLIERS, SAFETY WIRE 1 DRW 8 E2110 ACFT
7100 |WRENCH, CRESENT, 6" 1 DRW 8 E2110 ACFT
/7 101 |WRENCH, CRESENT, 8" 1 DRW 8 E2110 ACFT
<102 [WRENCH, CRESENT, 10" 1 DRW 8 E2110 ACFT
103 |WRENCH, FORD 1 DRW § E2110 ACFT
¢/ 104 |WRENCH, RATCHET (DOGBOE) 3/8 X 7/16 1 DRW 9 E2110 ACFT
7 105 [WRENCH, COMBO, 1/4 1- DRW 9 _ E2110 ACFT
~ 106 |WRENCH, BOX, 5/16 X 1/4 I DRW 9 E2110 ACFT
/7107 [WRENCH, BOX, 5/16 X 3/8 } DRW © E2110 ACFT
< 108 |WRENCH, BOX, 7/16 X 1/2 3 DRW 9 E2110 ACFT W
/109 [WRENCH, BOX, 1/2 X 9/16 1 DRW 9 E2110 ACFT
/110 |WRENCH, BOX, 5/8 X 11/16 k DRW 9 E2110 ACFT W
/111  |WRENCH, BOX, 7/8 X 3/4 ! DRW 9 E2110 ACFT
112 |WRENCH, BOX, 7/8 X 13/16 1 DRW 9 E2110 ACFT
/7 113 |WRENCH, OPEN,11/16 X 1 1/4 1 DRW 9 E2110 ACFT
/114 [WRENCH, OPEN, 1X1 1/8 1 DRW 9 E2110 ACFT
7 115 |WRENCH, OPEN, 15/16 X 7/8 1 DRW 9 E2110 ACFT
/116 |WRENCH, OPEN, 3/4 X 13/16 1 DRW 9 E2110 ACFT
Page 2
Contract F41689-97-C0509 Modification A00029

TEsf. A A




120
~T21
7122

Contract F41689-97-C0509

Page 3
Modification A00029

9031,8,D.G,H,STB,TK, 9030D,E2110 8/13/99
,lrﬁ." WRENCH, OPEN, 11/16 X 25/32 1 DRW 9 E2110 ACFT
418 |WRENCH, OPEN, 9/16 X 5/8 1 DRW 9 E2110 | ACFT
119 |WRENCH, OPEN, 12X 7/16 1 DRW 9 E2110 | ACFT
WRENCH, OPEN, 5/16 X 3/8 1 DRW 9 E2110 | ACFT
TOOLBOX 1 | TOOLBOX E2110 | ACFT
LOCK 1 E2110 | ACFT
123 [TOOLCART 1 | E2110 ACFT

- . -

24 Y097
'

s - 223




AEROSPACE GROUND EQUIPMENT
E3410-1 17 AUG 99

. DRAWER # __ NOUN PIECES QTY. Warranty
DRAWER 1

. SCREWDRIVER, PHILLIPS, #3 6"
. SCREWDRIVER, PHILLIPS, #2 6"
. SCREWDRIVER, PHILLIPS, #2 &4
. SCREWDRIVER, PHILLIPS, #1 - 3%

1 W
2

3

4

5 SCREWDRIVER, PHILLIPS, #1 1"

6

7

8

w
w

. SCREWDRIVER, PHILLIPS, #2 1%
. SCREWDRIVER, PHILLIPS, OFFSET, #1/#2
. SCREWDRIVER, COMMON, OFFSET

9. EXTRACTOR, COTTER KEY

10. CHISEL, COLD, %"

11. PUNCH, PIN, 3/8" TIP

12. PUNCH, PIN, % TIP

13. PUNCH, PIN, 1/8” TIP

14. PUNCH, CENTER _

15. SCRAPER, RAZOR BLADE

16. GAUGE, FEELER,

17. KNIFE, POCKET

18. MAGLITE, SMALL

19. SCRIBE

20. KNIFE, PUTTY

21. RULER, METAL, 6"

22. GAUGE, FEELER, WIRE

23. SCREWDRIVER, COMMON, 10 %"

: 24. SCREWDRIVER, COMMON, 7%

25. SCREWDRIVER, COMMON, 6"

26. SCREWDRIVER, COMMON, 3%

27. SCREWDRIVER, COMMON, 1%

28. SCREWDRIVER, COMMON, 2%’

29. SCREWDRIVER, COMMON, STARTER, 6

=

T S VR YO T W T Y WL W G QU G W W N W G N A e e
[ U ST W W W W A T WU WU W QU WS WU WL WL WP W N NS A A A S A

DRAWER 2 1. WRENCH, CRESCENT, 6”
2. WRENCH, CRESCENT, g
3. WRENCH, CRESCENT, 12"
4. WRENCH, CRESCENT, 15"
5. PLIERS, WATER PUMP
6. PLIERS, VICE GRIPS 107
7. WRENCH, FORD
8. PLIERS, LINEMAN
9. PLIERS, COMMON
10. PLIERS, CUTTERS, DIAGONAL
11. PLIERS, NEEDLE NOSE:

12. PLIERS, DUCKBILL

£ 22 =

[ N W W T W S e e e
- =3 & -3 =3 -3 =3 A —3& —% X &

DRAWER 3 1. FINGERS, MECHANICAL, FLEXIBLE
2. FILE, ROUND, 10
3. FILE, FLAT

4. FILE, POINTS

5. FILE, ROUND, 10"
6

. HAMMER, BALLPEEN, 12 OZ.

P e . I Y
R R N

Contract F41689-97-C0509 ‘Modification A00029 &3 2Y




AEROSPACE GROUND EQUIPMENT

E3410-1 17 AUG 99
DRAWER# NOUN PIECES QTY. Warranty
DRAWER 3 7. MIRROR, INSPECTION, TELESCOPIC 1 1
8. REMOVER, VALVE CORE 1 1
9. HAMMER, BALLPEEN, 16 0Z 1 1
10. MAGNET, TELESCOPIC 1 1
11. HANDLE, SMALL FILE 1 1
12. HANDLE, LARGE FILE 1 1 -~
13. CARD, FILE 2 1 7
DRAWER 4 1. RATCHET, %" DR. 1 1
2. RATCHET, 3/8” DR. 1 1 w
3. RATCHET, %" DR. 1 1 w
4. BAR, BREAKER, %" DR. 1 1
5 BAR, BREAKER, 3/8" DR. 1 1
6. EXTENSION, %" DR., 9%’ 1 1
7.EXTENSION, %’ DR., 5%" 1 1
8. EXTENSION, 3/8” DR., 10 % 1 1
9. EXTENSION, 3/8" DR., 83%" 1 1
10. EXTENSION, 3/8” DR., 6 1 1
11. EXTENSION, 3/8" DR., 2 %’ 1 1
12. EXTENSION, %" DR:, 2 1 1 W
13. EXTENSION, %" DR., 6" 1 1 W
14. SOCKET, DEEP, %" DR.,  9/16” 1 1
15. SOCKET, DEEP, %" DR.,  5/8" 1 1
16. SOCKET, DEEP, %' DR.,  11/16" 1 1
17. SOCKET, DEEP, %" DR., %" 1 1
18. SOCKET, DEEP, %" DR.,  13/16 1 1 w
19. SOCKET, DEEP, %’ DR., 7/8" 1 1
20. SOCKET, DEEP, %" DR.,  15/16 1 1
_ 21. SOCKET, DEEP, %%"DR., 1" 1 1
22. SOCKET, DEEP, %" DR., 1 1/16” 1 1
23. SOCKET, %" DR., %" 1 1 W
24. SOCKET, %" DR, 9/16” 1 1
25. SOCKET, %" DR, 5/8" 1 1 w
26. SOCKET, %" DR., 11116 1 1
27. SOCKET, %" DR, Y% 1 1
28. SOCKET, %" DR., 13/16 1 1
29. SOCKET, %" DR., 7/8" 1 1
30. SOCKET, %" DR., 15/16" 1 1
31. SOCKET, %" DR., 1" 1 1
32. SOCKET, %" DR., 1 1/16" 1 1
~ 33. SOCKET, %" DR., 11/8 _ 1
34. SOCKET, %’ DR., . 13116" 1 1
35. SOCKET, %" DR., 1% 1 1
36. SOCKET, UNIVERSAL, 3/8" DR., 3/8” 1 1
37. SOCKET, UNIVERSAL, 3/8" DR., 7116 1 1 w
38. SOCKET, UNIVERSAL, 3/8" DR., v 1 1
39. SOCKET, UNIVERSAL, 3/8” DR., 9/16 1 1 w
40. SOCKET, UNIVERSAL, 3/8" DR., 5/8" 1 1
41. SOCKET, UNIVERSAL, 3/8” DR., 11/16” 1 1
~ 42. SOCKET, UNIVERSAL, 3/8” DR., S 1 1
' &
Contract F41689-97-C0509 Modification A00029 TE-#% - 22 f




. DRAWER #

AEROSPACE GROUND EQUIPMENT

E3410-1 17 AUG 99
NOUN PIECES QTY. Warranty
DRAWER 4 - 43, SOCKET, UNIVERSAL, 3/8" DR., 718" 1 1
44. SOCKET, 3/8” DR, 3/8” 1 1 w
45. SOCKET, 3/8” DR,, 7/16” 1 1
46. SOCKET, 3/8" DR, ¥ 1 1
.47. SOCKET, 3/8" DR, 9/16” 1 1
48. SOCKET, 3/8" DR, 5/8" 1 1 ~
49. SOCKET, 3/8" DR, 11/167 1 1 w
50. SOCKET, 3/8" DR, A 1 1
51. SOCKET, 3/8” DR, 7/8" 1 1
52. SOCKET, %’ DR., 316" 1 1
53. SOCKET, %" DR., 7/32 1 1
54. SOCKET, %" DR., W 1 1
55. SOCKET, < DR, 9/32" 1 1
56. SOCKET, " DR, 5/16" 1 1
57. SOCKET, 2" DR., 11/32" 1 1
58. SOCKET, %" DR, 3/8” 1 1
59. SOCKET, %" DR, 7me’ 1 1
60. SOCKET, %" DR., ¥’ 1 1
61. SOCKET, DEEP, 3/8" DR., 318" 1 1 w
62. SOCKET, DEEP, 3/8" DR, 7/16” 1 1
63. SOCKET, DEEP, 3/8" DR, 7% 1 1
64. SOCKET, DEEP, 3/8" DR,, 9/16" 1 1
65. SOCKET, DEEP, 3/8" DR., 518" 1 1 W
66. SOCKET, DEEP, 3/8" DR,, 11/16” 1 1
67. SOCKET, DEEP, 3/8" DR, Ve 1 1
68. ADAPTER, IFFXAM 1 1 w
69. ADAPTER, Y FX3/8"M 1 1
70. ADAPTER, 3IFX%'M 1 1 W
71. ADAPTER, %" FX38 M 1 1 w
72. EXTENSION, UNIVERSAL, %" DR 1 1
73. EXTENSION, UNIVERSAL, 3/8" DR. 1 1
74. EXTENSION, UNIVERSAL, 7" DR. 1 1 ~
DRAWER 5 ‘1. WRENCH, OPEN END, 1" X 15/16” 1 1
‘ 2. WRENCH, OPEN END, 78" X A" 1 1 W
3. WRENCH, OPEN END, " X 13/116” 1 1
4. WRENCH, OPEN END, %" X 1118" 1 1
5. WRENCH, OPEN END, 11/16” X 5/8” 1 1
6. WRENCH, OPEN END, 5/8" X 9/16" 1 1
7. WRENCH, OPEN END, 9/16" X V2’ 1 1
. 8. WRENCH, OPEN END, X716 1 1 w
- 9. WRENCH, OPEN END, 7/16" X 3/8" 1 1 w
10. WRENCH, OPEN END, 3/8" X 5/16" 1 1 w
11. WRENCH, OPEN END, 5/16" X V&’ 1 1
12. WRENCH, OPEN END, 15/16” X 7/8" 1 1
13. WRENCH, OPEN END, OFFSET, 9/16” 1 1 w
14. WRENCH, OPEN END, OFFSET, 518" 1 1
15. WRENCH, OPEN END, OFFSET, 716" 1 1 w
16. WRENCH, OPEN END, OFFSET, V3 1 1
17. WRENCH, OPEN END, OFFSET,.  11/32" 1 1
‘ b
. =. 226
Contract F41689-97-C0509 Modification AQ0029 . TE-S# - ‘ 3




AERQSPACE GROUND EQUIPMENT

: ' E3410-1 17 AUG 99
. DRAWER# NOUN PIECES QTY. Warranty
DRAWER § 18. WRENCH, OPEN END, OFFSET, 5/16" 1 1
19. WRENCH, OPEN END, OFFSET,  5/16" X 9/32" 1 1
20. WRENCH, COMBINATION, v 1 1
21. WRENCH, BOX END, 3/8" X 5/16” 1 1
22. WRENCH, BOX END, 7116"X 3/8" 1 1
23. WRENCH, BOX END, 2" X 716" 1 1 -
24. WRENCH, BOX END, 9/16" X 2" 1 1
25, WRENCH, BOX END, 9/16" X 5/8" 1 1
26. WRENCH, BOX END,; . 5/8” X 11/16" 1 1
27. WRENCH, BOX END, %" X718 1 1
28. WRENCH, BOX END, 718" X 13/16” 1 1
29. WRENCH, BOX END, - 1" X 15/167 1 1 w —"
DRAWER 6 1. MALLET, RUBBER 1 1
2. STRIPPERS, WIRE 1 1
3. PLIERS, WIRE 1 1 W
4. CLEANER, BATTERY POST 2 1
5. FLASHLIGHT 1 1
6. PLIERS, SAFETY WIRE 1 1
7. WRENCH, STANDARD, ALLEN SET 12 1
DRAWER 7 1. POUCH, TOOL 1 1
2. HANDLE, SPEED, 3/8” DR. 1 1
3. BRUSH, WIRE, LARGE 1 1
DRAWER * BOX, TOOL, TOP

Contract F41689-97-C0509

BOX, TOOL, BOTTOM
LOCK, w/Keys (#211154 & 017)
BAR, LOCK

MW&SY#\?C}

amm%{wg@wb S?OKH

Modification A00029

—_ ) =

RS T N W §

TESE8 = &3’




AEROSPACE GROUND SUPPORT EQUIPMENT

E3410-2

DRAWER# NOUN

PIECES

17 AUG 99

QTY. Warranty

DRAWER 1

24,

25
26
27
28
29

DRAWER 2 1.

SCREWSTARTER, PHILLIPS, STARTER, #2 6 %"

SCREWDRIVER, PHILLIPS #3 6"
SCREWSTARTER, PHILLIPS/COMMON

SCREWDRIVER, PHILLIPS OFFSET #1/#2
SCREWDRIVER, COMMON OFFSET

SCREWDRIVER, PHILLIPS #2 4
SCREWDRIVER, PHILLIPS #1 2 13/16”

SCREWDRIVER, PHILLIPS #2 1%
SCREWDRIVER, PHILLIPS #1 7/8”
MAGLITE, SMALL

. KNIFE, POCKET

GAUGE, FEELER

SCRIBE

. SCRAPER, RAZOR

. KNIFE, PUTTY

. RULER, METAL 6"

. CHISEL %"
PUNCH, CENTER

. PUNCH, PIN 3/8" TIP
. PUNCH, PIN 3/16" TIP

. PUNCH, PIN U8 TIP
. SCREWDRIVER, COMMON  95/8”

. SCREWDRIVER, COMMON 8~
SCREWDRIVER, COMMON 5 7/8”

. SCREWDRIVER, COMMON  57/8”

. SCREWDRIVER, COMMON 1 %"

. SCREWDRIVER, COMMON 2"

. SCREWDRIVER, COMMON 2 13/16"
SCREWDRIVER, COMMON 3 13/16”

PLIERS, WATER PUMP 10”

2. WRENCH, FORD 10

3.

PLIERS, VICEGRIPS 10”

4. PLIERS, LINEMAN
5. WRENCH, CRESCENT 6"
6. WRENCH, CRESCENT g

7.

WRENCH, CRESCENT 127

8. WRENCH, CRESCENT 15"

9.

10
1
12
13

DRAWER 3

1
2
3
4
5.
6
7
8

CUTTERS, DIAGONAL

. PLIERS, NEEDLE NOSE

. PLIERS, VICEGRIPS 5
. PLIERS, COMMON

. PLIERS, DUCKBILL

. BRUSH, WIRE, LARGE

. REMOVER, VALVE CORE

. CARD, FILE

. EXTRACTOR, COTTER KEY

MIRROR, INSPECTION, TELESCOPIC

. FINGERS, MECHANICAL, FLEXIBLE
. MAGNET, RETREIVAL, TELESCOPIC
. FILE, MILL

Contract F41 689—97_-C0509 Modification A00029

—\_L—\_L_A_\_i_\_&_\_&_b_\AA_k_}—l_l—l—l_A_\_L_l_l_\_l_L

R T W Y A N . N e

- o =k A N -

T U VT T G G QR L QU QR W W S WY N A e T R

ss ls ss ss

N N S W W W S S e e e

[ O A . e

w28 P




AEROSPACE GROUND SUPPORT EQUIPMENT

E3410-2 17 AUG 99
- DRAWER# NOUN' PIECES QTY. Warranty
DRAWER 3 9. FILE, ROUND COURSE 1 1
10. FILE, ROUND FINE 1 1
11. FILE, POINTS 1 1
12. HANDLE, WOOD, SMALL FILE 1 1
13. HANDLE, WOOD, LARGE FILE 1 1
14. CLEANER, BATTERY POST 2 1
15. HANDLE, WOOD, MED. FILE. 1 1~

DRAWER4 1. BAR, BREAKER %’ DR. 1 1
2. BAR, BREAKER 3/8” DR. 1 1
3. EXTENSION, %' DR, . 9w 1 1
4 EXTENSION. %' DR. . 4% 1 1
5. EXTENSION. 3/8" DR,, 17" 1 1 W
6. EXTENSION, 3/8” DR.. 8 13/16” 1 1
7. EXTENSION. 3/8” DR., 6" 1 1
8. EXTENSION, 3/8” DR.. 2% 1 1
9. EXTENSION. ¥’ DR., 6" 1 1
10. EXTENSION, %’ DR,, 2’ 1 1
11. SOCKET, 3/8" DR, 718" 1 1
12. SOCKET. 3/8" DR., % 1 1
13: SOCKET. 3/8” DR., 1118 1 1 W
14. SOCKET. 3/8” DR., 5/8" 1 1
15. SOCKET. 3/8" DR., o6’ 1 1
16. SOCKET. 3/8” DR.. v 1 1
17. SOCKET. 3/8” DR.. 716" 1 1
. 18. SOCKET, 3/8” DR.. 308’ 1 1
19. EXTENSION, SWIVEL, %" DR. 1 1
20. SOCKET, DEEP, %’ DR., 9/16" 1 1
21. SOCKET, DEEP. %’ DR.. 5/8" 1 1
22. SOCKET, DEEP. %’ DR.. 11116” 1 1
23. SOCKET, DEEP. %’ DR., W 1 1 W
24. SOCKET, DEEP. %" DR.. 13116’ " 1 W
25. SOCKET, DEEP. %’ DR. 718" 1 1 W
26. SOCKET DEEP. %’ DR.. 15/16" 1 1
27. SOCKET. DEEP. %’ DR.. T 1 1
' 28. SOCKET, DEEP. %’ DR.. 1 116" 1 1
29. SOCKET. %’ DR., v 1 1
30. SOCKET. %’ DR. 016" 1 1
31. SOCKET, " DR. 5/8" 1 1 w
32. SOCKET. %’ DR.. 116" 1 1
33. SOCKET. %’ DR.. " 1 1
34. SOCKET. %" DR.. 13/16” 1 1
35. SOCKET, %" DR.. 78’ 1 1
36. SOCKET, %' DR, - 15/16" 1 1
37. SOCKET. %’ DR.. 17 1 1
38. SOCKET. %" DR.. 116" 1 1
39. SOCKET. %' DR.. 11/8" 1 1
40. SOCKET. ¥’ DR. 13/16" 1 1
41. SOCKET. %’ DR.. 19 1 1
. 42. SOCKET. %’ DR. 316" 1 1
43. SOCKET. %’ DR.. 732" 1 1
. . 44 SOCKET, %' DR. v 1 1

Contract F41689-97-C0509 Modification AOOOZ? A ) 'I'E-S‘IE - 2’ 39




AEROSPACE GROUND SUPPORT EQUIPMENT

E3410-2 17 AUG 99

DRAWER#  NOUN PIECES QTY. Warranty
DRAWER4  45. SOCKET, %’ DR, 9/32” 1 1

46. SOCKET, %" DR., 5/16” 1 1

47. SOCKET, %’ DR, % 1 1

48. SOCKET, %’ DR, 716" 1 1

49. SOCKET, %’ DR, s 1 1

50. SOCKET, %" DR., 3/8” 1 1 w

51. EXTENSION, SWIVEL, %’ DR. 1 1

52. SOCKET, DEEP, 3/8" DR.,  3/8" 1 1 -

53. SOCKET, DEEP, 3/8' DR.,  7/16 1 1

54. SOCKET, DEEP, 3/8" DR, %’ 1 1

56. SOCKET, DEEP, 3/8" DR,  9/16” 1 1

56. SOCKET, DEEP, 3/ DR,  5/8" 1 1

57. SOCKET, DEEP, 3/8"DR.,  11/16" 1 1

58. SOCKET, DEEP, 3/8" DR, %’ 1 1

59. ADAPTER, 3/8' F X %" M 1 1

60. ADAPTER, %" F X 3/8’ M 1 1

61. ADAPTER, 3/8" F X %' M 1 1

62. ADAPTER, %" F X 3/8" M 1 1 w

63. EXTENSION, SWIVEL, 3/8" DR. 1 1

64. SOCKET, UNIVERSAL, 3/8"DR.,  3/8’ 1 1

65. SOCKET, UNIVERSAL, 3/8’ DR,  7/16" 1 1

66. SOCKET, UNIVERSAL, 3/8" DR, %" 1 1

67. SOCKET, UNIVERSAL, 3/8" DR., 9/16" 1 1 w

68. SOCKET, UNIVERSAL, 3/8" DR,  5/8" 1 1

69. SOCKET, UNIVERSAL, 3/8' DR.,  11/16" 1 1

70. SOCKET, UNIVERSAL, 3/8" DR., Y 1 1

71. SOCKET, UNIVERSAL, 3/8" DR., 718 1 1

72. RATCHET, %' DR. 1 1

73. RATCHET, 3/8” DR 1 1 w

74. RATCHET, %" 1 1 ——
DRAWER S5 1. WRENCH, OPENEND,  15/16"X 1" 1 1

2. WRENCH, OPENEND,  15/16" X 7/8" 1 1

3. WRENCH, OPEN END, = 7/8" X %" 1 1

4. WRENCH, OPENEND, %" X 13/16” 1 1

5 WRENCH, OPENEND, %’ X 11/16” 1 1

6. WRENCH, OPEN END, ~ 11/16” X 5/8" 1 1

7.WRENCH, OPENEND,  5/8" X 9/16” 1 1

8. WRENCH, OPENEND, 916" X %’ 1 1

9. WRENCH, OPENEND,  9/16" X 7/16" 1 1

10. WRENCH, OPEN END,  7/16” X 3/8" 1 1

11. WRENCH, OPENEND,  3/8" X 5/16” 1 1

12. WRENCH, OPEN END,  5/16” X %" 1 1

13. WRENCH, OFFSET, - 5/8" 1 1

14. WRENCH, OFFSET, 9/16" 1 1

15. WRENCH, OFFSET, % 1 1

16. WRENCH, OFFSET, 716" 1 1 w

17. WRENCH, OFFSET, 11/32" 1 1

18. WRENCH, OFFSET, 5/16” 1 1

19. WRENCH, OFFSET, 5/16” X 9/32" 1 1

20. WRENCH, COMBO. , s 1 1

21. WRENCH, BOXEND, ~ 3/8" X 5/16" 1 1

&
Contract F41689-97-C0509 Modification A00029 TE-S4E « 2 30




AEROSPACE GROUND SUPPORT EQUIPMENT

E3410-2 17 AUG 99
DRAWER# NOUN : PIECES QTY. Warranty
DRAWER 5  22. WRENGH, BOXEND, 7116” X 3/8" 1 1

23. WRENCH, BOXEND. 716" X %’ 1 1

24. WRENCH. BOXEND. 916" X %’ 1 1

25. WRENCH. BOXEND. 11/16" X 5/8" 1 1

26. WRENCH, BOXEND. 5/8” X 9/16” 1 1

27. WRENCH, BOXEND. 708" X % 1 1

28. WRENGH, BOXEND, 13116” X 7/8" 1 1

29. WRENCH, BOXEND. 1" X 15/16" 1 1= .
DRAWER6 1. MAGLITE, LARGE 1 1

2. WRENCH, ALLEN SET 12 1

3. STRIPPERS, WIRE 1 1

4 PLIERS, SAFTY WIRE 1 1

5. PLIERS, CRIMPING 1 1

6. BLOWGUN 12" 1 "

7. HANDLE, SPEED, 3/8" DR. 1 1
DRAWER7 1. POUGH, TOOL 1 1

2. MALLET, RUBBER 1 1

3. HAMMER, BALLPEEN, 8 OZ. 1 '

4. HAMMER, BALLPEEN, 22 OZ.. 1 1/
DRAWER* 1. BOX, TOOL TOP 1 1

2. BOX, TOOL, BOTTOM 1 1

3. LOCK, wiKeys (#211153 & 006) 3 y ;

4. BAR, LOCK 1 R

Contract F41689-97-C0509 Modification A00029 e e 2 3!




AEROSPACE GROUND EQUIPMENT

E3410-3 17 AUG 99
. DRAWER #  NOUN PIECES QTY. Warranty

DRAWER 1

1. SCREWDRIVER, PHILLIPS, #3, 6"

2. SCREWDRIVER, PHILLIPS, STARTER, #1, 7"
3. SCREWDRIVER, PHILLIPS, #0, 2%
4. SCREWDRIVER, PHILLIPS, #1, 3%
5 SCREWDRIVER, PHILLIPS, #2, 4"

8. SCREWDRIVER, PHILLIPS, #2, 1%
7. SCREWDRIVER, PHILLIPS, #1, 1”

8. SCREWDRIVER, PHILLIPS, OFFSET, #2 /#1
9. SCREWDRIVER, COMMON, 2’

10. SCRIBE

11. MAGLITE, SMALL

12. KNIFE, POCKET

13. GAUGE, FEELER SET

14. GAUGE, WIRE SET

16. SCRAPER, RAZOR BLADE

16. KNIFE, PUTTY -

i e T T YIS s N N N S N S A S QO A VT S W A AT QT ST W SR
_L_\_l_L-l—l._\_\A—\_—L_l_\_\_\._\_\_k—i_\_&_[—\-—lﬂ—l—l.—l—i—}_k

17. RULER, METAL, 6"

18. CHISEL, %'

19. PUNCH, PIN, . 38

20. PUNCH, PIN, v

21. PUNCH, PIN, 3/16"

22. PUNCH, CENTER

23. EXTRACTOR, COTTER KEY

24. SCREWDRIVER, COMMON, OFFSET

25. SCREWDRIVER, COMMON, 91

26. SCREWDRIVER, COMMON, 7’ w

27. SCREWDRIVER, COMMON, 5% w

~ 28. SCREWDRIVER, COMMON, 6

29. SCREWDRIVER, COMMON, 1% w

30. SCREWDRIVER, COMMON, 2% .

31. SCREWDRIVER, COMMON, 4 -
DRAWER?2 1. WRENCH, CRESCENT, 15"

. 2. WRENCH, CRESCENT, 12 w
3. WRENCH, CRESCENT, 8" W
4. WRENCH, FORD
5. PLIERS, COMMON w
6. PLIERS, DUCKBILL
7. CUTTERS, DIAGONAL w

. 8. PLIERS, NEEDLE NOSE :
9. WRENCH, CRESENT 3

10. WRENCH, CRESCENT, 6"
11. PLIERS, LINEMAN
12. PLIERS, VICEGRIPS, #10

L e ]
[ N N NP ' WU WL NP N N N Y

13. PLIERS, WATER PUMP

Contract F41689-97-C0509 Modification A00029 sl e 3 3%



. DRAWER #

AEROSPACE GROUND EQUIPMENT

E3410-3 17 AUG 99

NOUN PIECES QTY. Warranty
DRAWER 3 1. FILE, MILL 1 1

2. FILE, ROUND, COURSE 1 1

3. MIRROR, INSPECTION, TELESCOPIC 1 1

4. HAMMER, BALLPEEN, 12 OZ. 1 1

5. HAMMER, BALLPEEN, 16 QZ. 1 1

6. CLEANER, BATTERY POST 2 1 =~

7. HANDLE, LARGE FILE 1 1

8. HANDLE, SMALL FILE 1 1

9. FILE, POINTS 1 1

10. FILE, ROUND, FINE 1 1

11. MAGNET, TELESCOPIC 1 1

12. FINGERS, MECHANICAL, FLEXIBLE 1 1

13. REMOVER, VALVE CORE 1 1

14. CARD, FILE 1 1

15. WRENCH, RATCHET, %" X 9/16 1 1

16. WRENCH, RATCHET, 3/8" X 7/16" 1 1

17. WRENCH, RATCHET, %’ X 5/16” 1 1 )

18. TAPE, MEASURE, 10’ 1 1 -
DAWER 4 1. RATCHET, %’ DR. 1 1

2. RATCHET, 3/8” DR. 1 1

3. RATCHET, %" DR. 1 1 W

4. BAR, BREAKER, %" DR. 1 1 w

5. BAR, BREAKER, 3/8” DR. 1 1

6. EXTENSION, %" DR., 10” 1 1 w

7. EXTENSION, %’ DR.. 5 1 1 w

8. EXTENSION, 3/8" DR., 127 1 1 w

9. EXTENSION, 3/8” DR,, 8 1 1

10. EXTENSION, 3/8” DR, 4% 1 1 w

11. EXTENSION, %’ DR., 27 1 1 w

12. EXTENSION, 3/8” DR., 3’ 1 1

13. EXTENSION, %’ DR., 6” 1 1

14. SOCKET, DEEP, %’ DR., 9/16” 1 1

15. SOCKET, DEEP, %" DR., 5/8” 1 1

16. SOCKET, DEEP, %’ DR., 11116 1 1

17. SOCKET, DEEP, %’ DR., % 1 1

18. SOCKET, DEEP, %" DR., 13/16” 1 1

19. SOCKET, DEEP, %’ DR., 7/8" 1 1

20. SOCKET, DEEP, %’ DR., 15/16” 1 1

~ 21. SOCKET, DEEP, %’ DR.. 1 1 1

22. SOCKET, DEEP, %’ DR., 11116’ 1 1

23. SOCKET, %’ DR., % 1 1 w

24. SOCKET, %" DR.. 9/16" 1 1

25. SOCKET, %’ DR., 5/8" 1 1

26. SOCKET, %’ DR., 11/16" 1 1

27. SOCKET, %’ DR., % 1 1 W

28. SOCKET, %’ DR., 13/16” 1 1

29. SOCKET, %" DR, 7/8" 1 1

30 1 1

Contract F41689-97-C0509

. SOCKET, ' DR, 15/16”

Modification A00029

s -2 33



AEROSPACE GROUND EQUIPMENT

- E3410-3 17 AUG 99
. DRAWER # NOUN PIECES QTY. Warranty
DRAWER 4  31. SOCKET, %" DR, 1k 1 1
32. SOCKET, %%’ DR., 11/16" 1 1 w
33. SOCKET, %" DR., 11/8” 1 1
34. SOCKET, %’ DR, 13/16° 1 1
35. SOCKET, %" DR, 1% 1 1
36. SOCKET, UNIVERSAL, 3/8' DR.,  3/8" 1 1 w s
37. SOCKET, UNIVERSAL, 3/8" DR.,  7/16" 1 1
38. SOCKET, UNIVERSAL, 3/8' DR., %’ 1 1
39. SOCKET, UNIVERSAL, 3/8” DR.,  9/16” 1 1 w
40. SOCKET, UNIVERSAL, 3/8" DR.,  5/8" 1 1
. 41. SOCKET, UNIVERSAL, 3/8" DR.,  11/16" 1 1
42. SOCKET, UNIVERSAL, 3/8" DR., %~ 1 1
43. SOCKET, UNIVERSAL, 3/8" DR., 7/8" 1 1
44. SOCKET, 3/8” DR, 318 1 1
45. SOCKET, 3/8" DR, 716" 1 1
46. SOCKET, 3/8"DR., %" 1 1
47. SOCKET, 3/8" DR., 9/16" 1 1 W
48. SOCKET, 3/8” DR,, 5/8" 1 1 W
49. SOCKET, 3/8" DR, . 11/16" 1 1
50. SOCKET, 3/8” DR., %" 1 1
51. SOCKET, 3/8" DR., 7/8" 1 1 w
: 52. SOCKET, DEEP, 3/8" DR., 3/8” 1 1
53. SOCKET, DEEP, 3/8" DR., 7/16’ 1 1
. 54. SOCKET, DEEP, 3/8" DR., v 1 1 W
55. SOCKET, DEEP, 3/8" DR., 9/16" 1 1 w
56. SOCKET, DEEP, 3/8” DR., 5/8" 1 1 :
57. SOCKET, DEEP, 3/8" DR., 11/16” 1 1
58. SOCKET, DEEP, 3/8" DR., 3 1 1
59. SOCKET, %" DR, 3/16” 1 1
60. SOCKET, %" DR, 7/32" 1 1 w
61. SOCKET, %" DR., v 1 1
62. SOCKET, %" DR, 9/32" 1 1 w
63. SOCKET, %" DR,, 5/16" 1 1
64. SOCKET, %" DR., 11/32” 1 1
65. SOCKET, %’ DR, 3/8" 1 1
66. SOCKET, %" DR,, 7/16" 1 1
67. SOCKET, % DR., v 1 1
68. EXTENSION, UNIVERSAL, %" DR, 1 1 w
69. ADAPTER, %' F X 3/8" M 1 1
~ 70. ADAPTER, 3/8" F X %" M 1 1
71. ADAPTER, 3/8" FX %' M 1 1
72. ADAPTER, %" F X 3/8" M 1 1 w
73. EXTENSION, UNIVERSAL, 3/8” DR. 1 1
74. EXTENSION, UNIVERSAL, 2" DR. 1 1
DRAWER 5 1. WRENCH, OPEN END,  15/16" X 7/8" 1 1
_ 2. WRENCH, OPEN END,  7/8" X%’ 1 1
3. WRENCH, OPEN END, %" X 13/16” 1 1 w
. ~ 4, WRENCH, OPEN END,  11/16" X 5/8™ 1 1

Contract F41689-97-C0509 Modification A00029 TE-f® 23y




AEROSPACE GROUND EQUIPMENT

E3410-3 17 AUG 99
. DRAWER # _ NOUN PIECES QTY. Warranty
DRAWERS 5 WRENCH, OPENEND, %" X 11/16” 1 1
6. WRENCH, OPEN END,  5/8" X 9/16” 1 1 w
7.WRENCH, OPEN END,  9/16" X %~ 1 1 w
8. WRENCH, OPEN END, 2" X 7/16" 1 1
8. WRENCH, OPEN END,  7/16" X 3/8" 1 1
10. WRENCH, OPEN END,  3/8" X 5/16” 1 1 =~
11. WRENCH, OPEN END,  5/16" X % 1 1
12. WRENCH, OPEN END, OFFSET, 5/8" 1 1 w
13. WRENCH, OPEN END, OFFSET, 9/16” 1 1 W
14, WRENCH, OPEN END, OFFSET, %’ 1 1 w
15. WRENCH, OPEN END, OFFSET,  11/32" 1 1 w
16. WRENCH, OPEN END, OFFSET,  5/16 1 1
17. WRENCH, OPEN END, OFFSET, 5/16” X 9/32" 1 1
18. WRENCH, COMBINATION, 24 1 1
19. WRENCH, OPEN END, 1" X 15/16” 1 1
20. WRENCH, BOX END,  3/8” X 5/16” 1 1
21. WRENCH, BOX END,  7/16” X 3/8” 1 1
22. WRENCH, BOXEND, %" X 7/16 1 1
23. WRENCH, BOXEND, 9/16" X%’ 1 1 w
24. WRENCH, BOXEND,  5/8” X 9/16” 1 1
25. WRENCH, BOX END,  11/16” X 5/8” 1 1
26. WRENCH, BOXEND,  7/8" X %" 1 1
27. WRENCH, BOX END,  7/8” X 13/16” 1 1
28. WRENCH, BOXEND, 1" X 15/16" 1 L
29. WRENCH, COMINATION, 11/32” 1 1~
DRAWER6 1. WRENCH, STANDARD, ALLEN SET 12 1
2. STRIPPERS, WIRE 1 1
3. HAMMER, BALLPEEN, 10 0Z. 1 1
4. PLIERS, SAFETY WIRE 1 1
5. FLASHLIGHT 1 1
6. WRENCH, IGNITION SET 8 1
'7. PLIERS, NEEDLE NOSE, VICEGRIPS, 1 1
8. MAGNET, SMALL, TELESCOPIC ' 1 1
9. DRIVER, NUT SET 10 1
10. PLIERS, WIRE 1 1 w
11. CUTTERS, DIAGONAL 1 1 W o—
DRAWER7 1. BRUSH, LARGE, WIRE 1 1
2. POUCH, TOOL 1 1
3. HANDLE, SPEED, 3/8" DR. 1 1 W —
4. RUBBER MALLET 1 1
DRAWER™*  1.BOX, TOOL 1 1
- 2. LOCK, w/Key (#081362) 2 1
3. BAR, LOCK 1 1

Contract F41689-97-C0509

Modification A00029

=€ - 4387




DRAWER #

AEROSPACE GROUND EQUIPMENT

E34104

NOUN

PIECES

17 AUG 99

QTY Warranty

DRAWER 1

DRAWER 2

DRAWER 3

Contract F41689-97-C0509

SCREWDRIVER, COMMON, 10 1/4”
SCREWDRIVER, COMMON, 8"
SCREWDRIVER, COMMON, 5 3/4"
SCREWDRIVER, COMMON, STARTER, 5 %"
SCREWDRIVER, COMMON, 3 5/8”
SCREWDRIVER, COMMON, 3"
SCREWDRIVER, COMMON, 17%" 1
SCREWDRIVER, COMMON, OFFSET -
SCREWDRIVER, PHILLIPS, OFFSET, #1 & #2

. SCREWDRIVER, PHILLIPS, #1, 1”

. SCREWDRIVER, PHILLIPS, #2, 1 %’
. SCREWDRIVER, PHIILLIPS, #1, 3 %"
. SCREWDRIVER, PHILLIPS, #2, 3 %"
. SCREWDRIVER, PHILLIPS, #3, 6"

. SCREWDRIVER, PHILLIPS, STARTER, #2, 7"
. SCRAPER, RAZOR

. KNIFE, POCKET

. RULER, METAL, &”

. CHISEL, %%

. PUNCH, PIN, 3/16" TIP

. PUNCH, PIN, 3/8" TIP

. PUNCH, CENTER

. PUNCH, PIN, %" TIP

. SCRIBE

. EXTRACTOR, COTTER KEY

. GAUGE, FEELER SET

. MAGLITE, SMALL

. KNIFE, PUTTY

WRENCH, FORD

CUTTERS, DIAGONAL

PLIERS, DUCKBILL

PLIERS, VICEGRIPS, #10 '
PLIERS, NEEDLE NOSE, VICEGRIPS, #4
PLIERS, COMMON

PLIERS, NEEDLENOSE

PLIERS, LINEMAN

PLIERS, WATERPUMP

. WRENCH, CRESENT, &’
. WRENCH, CRESENT, 8"

. WRENCH, CRESENT, 10”
. WRENCH, CRESENT, 15

HAMMER, BALLPEEN, 16 OZ.
HAMMER, BALLPEEN, 8 OZ.

FILE, MILL

FILE, ROUND, COURSE

FILE, ROUND, FINE

FILE, POINTS :

MIRROR, INSPECTION, TELESCOPIC
FINGERS, MECHANICAL, FLEXIBLE -
MAGNET, TELESCOPIC

Modification A00029

P " W S W G W G W W Y N N S R T T e e i

O A N S . R e

N R L N = . e ]

T N A . i A N A N N N e R . S e e e e

L T O G A I (I NN N Qe g

P O W I N W W N W Y

"W

3

TES £ -2"



AEROSPACE GROUND EQUIPMENT
E3410-4 17 AUG 99

DRAWER # __ NOUN PIECES QTY Warranty
. DRAWER 3  10. VALVE CORE REMOVER

11. HANDLE, SMALL FILE
12. HANDLE, LAGRE FILE
13. FILE, CARD

N =
— ot

DRAWER4 1. SOCKET, %’ DR., %’
2. SOCKET, %’ DR., 9/16"
3. SOCKET, %' DR., 5/8’
4. SOCKET, %" DR., 11/16”
5. SOCKET, %’ DR., %’
6. SOCKET, %' DR., 13/16”
7. SOCKET, %' DR., 7/8’
8. SOCKET, %' DR., 15/16"
9. SOCKET, %’ DR., 1”
10. SOCKET, %" DR., 1 1/16"
11. SOCKET, %" DR., 1 1/8”
12. SOCKET, %’ DR., 1 3/16”
13. SOCKET, %’ DR., 1 %"
14. SOCKET, DEEP,%’ DR., 9/16
15. SOCKET, DEEP, %" DR., 5/8"
16. SOCKET, DEEP, %’ DR., 11/16”
17. SOCKET, DEEP. %’ DR., %"
18. SOCKET, DEEP, %" DR., 13/16”
19. SOCKET, DEEP, %" DR., 7/8” .
20. SOCKET, DEEP, %’ DR., 15/16”
21. SOCKET, DEEP, %’ DR., 1"
22. SOCKET, DEEP, %' DR, 1 1/16"
: 23. ADAPTER, %’ FEMALE X 3/8” MALE
24. ADAPTER, 3/8” FEMALE X %" MALE
25. ADAPTER, 3/8” FEMALE X1/2” MALE
26. ADAPTER, 1/2" FEMALE X 3/8” MALE
27. EXTENSION, UNIVERSAL, %’ DR.
28. EXTENSION, UNIVERSAL, 3/8” DR.
29. EXTENSION, UNIVERSAL, %" DR.
30. SOCKET, %’ DR., 3/16"
31. SOCKET, %" DR., 7/32"
32. SOCKET, %’ DR., %'
33. SOCKET, %’ DR., 9/32"
34. SOCKET, %’ DR., 5/16"
35. SOCKET, %" DR., 11/32’
36. SOCKET, %' DR, 3/8"
37. SOCKET, %’ DR., 7/16"
38 SOCKET, %' DR., %'
39. SOCKET, UNIVERSAL, 3/8” DR, 3/8"
40. SOCKET, UNIVERSAL, 3/8" DR., 7/16”
41. SOCKET, UNIVERSAL, 3/8” DR, 1/2°
42. SOCKET, UNIVERSAL, 3/8” DR., 9/16”
43. SOCKET, UNIVERSAL, 3/8” DR., 5/8"
44. SOCKET, UNIVERSAL, 3/8” DR., 11/16”
45. SOCKET, UNIVERSAL, 3/8” DR., 3/4”
46. SOCKET, UNIVERSAL, 3/8° DR., 7/8”
. 47. SOCKET, DEEP, 3/8” DR., 3/8"

=3

s=

A.A_L.—\-—l—l_l_\_&—\—-\_h_\_\-—s_—k—k—h_k—k—h__s_l_[_L_\_L_L.—l—lA—l—i—l—L.—lA—l—XA_t_i_i_\_\_LA

[ S Y WY ST W W NN WU SN WU WU W S, WP WP W W W W (S . W UL N N (. N R S e T e e T e e T T P R R N N R Y

Contract F41689-97-C0509 Modification A00029 | TESE = 337



AEROSPACE GROUND EQUIPMENT

E34104

DRAWER# NOUN

PIECES

17 AUG 99

QTY Warranty

DRAWER 4 48.
49.
50.

51

. 61

71

DRAWER 5

CRNODON AN =

Contract F41689-97-C0509

SOCKET, DEEP, 3/8” DR., 7/16"
SOCKET, DEEP, 3/8" DR, 1/2"
SOCKET, DEEP, 3/8" DR., 9/16"

. SOCKET, DEEP, 3/8" DR., 5/8”
52.
53.
54.
55.
56.
57.
58.
59.
60.

SOCKET, DEEP, 3/8" DR., 11/16”
SOCKET, DEEP, 3/8" DR., 3/4"
SOCKET, 3/8” DR., 3/8”
SOCKET, 3/8” DR., 7/16”
SOCKET, 3/8" DR., 1/2”
SOCKET, 3/8" DR., 9/16”
SOCKET, 3/8" DR, 5/8”
SOCKET, 3/8" DR., 11/16"
SOCKET, 3/8" DR, 3/4”

. SOCKET, 3/8" DR., 7/8"
62.
63.
64.
65.
66.
67.
68.
69.
70.

RATCHET, 2" DR.

BAR, BREAKER, 4" DR.
RATCHER, " DR.

BAR, BREAKER, 3/8” DR.
RATCHET, 3/8" DR.
EXTENSION, 3/8" DR, 12°
EXTENSION, 1/4” DR., 2"
EXTENSION, 1/4" DR., 6"
EXTENSION, 3/8" DR., 9"

. EXTENSION, 3/8"DR., 6"
72.
73.
74.

EXTENSION, 3/8" DR., 2 1/2"
EXTENSION, 1/2" DR., 4 3/4"
EXTENSION, 1/2" DR., 9 1/2"

WRENCH, OPEN END, 15/16” X 7/8”
WRENCH, OPEN END, 4" X7/16" .
WRENCH, OPEN END, 15/16” X 1”
WRENCH, OPEN END, 3/8" X7/16”
WRENCH, OPEN END, 34" X 7/8"
WRENCH, OPEN END, 3/8" X 5/16'
WRENCH, OPEN END, %" X 13/16"
WRENCH, OPEN END, 2" X 5/16"
WRENCH, OPEN END, %4" X 11/16”

. WRENCH, OPEN END, 11/16" X 5/8"

. WRENCH, OPEN END, 9/16" X 5/8”

. WRENCH, OPEN END, 9/16" X 2"

. WRENCH, BOX END, 3/8” X §/1¢”

. WRENCH, BOX END, 3/8" X 7/16”

. WRENCH, COMBINATION, %"

. WRENCH, BOX END, OFFSET, 7/16" X 1&"
. WRENCH, OPEN END, OFFSET, 5/16”

. WRENCH, BOX END, ¥2" X 9/16"

. WRENCH, OPEN END, OFFSET, 5/16” X 9/32”
. WRENCH, BOX END, 9/16” X 5/8”

. WRENCH, OPEN END, OFFSET, 11/32"

. WRENCH, BOX END, 5/8” X 11/16”

. WRENCH, OPEN END, OFFSET, 7/16”

. WRENCH, BOX END, 7/8" X %"

Modification A00029

T U U N U T T N N N N N . I N N UIK WU (U (U I e N

S N N N N N . N R T I I I R e

T N N P N N N . QI I I U L L QT it §

[ N N S WU W WU G W W S S W W NI W N N NPT A i A A A

2=

TE- 5w )3’



AEROSPACE GROUND EQUIPMENT
E3410-4 17 AUG 99

DRAWER# NOUN PIECES QTY Warranty

‘ DRAWER 5  25. WRENCH, OPEN END, OFFSET, %" W
, 26. WRENCH, BOX END, 7/8” X 13/16”
27. WRENCH, OPEN END, OFFSET, 9/16"

28. WRENCH, BOX END, 1" X 15/16”

[ N W'Y
- e - A

DRAWER 6 1. MALLET, SOFT FACE 1
2. FLASHLIGHT _ 1
3. WRENCH, STANDARD, ALLEN SET 1
4. PLIERS, SAFETY WIRE 1
5. FLIERS, CANNON PLUG 1
6. CLEANER, BATTERY POST 2
7. STRIPPERS, WIRE 1
8. PLIERS, WIRE 1
9. BLOW GUN, AIR 1

IS O N (N U NI WL W

LOWER 1. POUCH, TOOL 1 1
COMPART 2. BRUSH,LARGE, WIRE 1 1
3. HANDLE, SPEED, 3/8” DR. : 1 1 W ——
DRAWER * BOX, TOOL, TOP 1 1
~ BOX, TOOL, BOTTOM 1 1
KEYS (#8156 & 029) ' 2 1

W [ ST 7

Tiio, Y fligurcl 1527

@ NS

Contract F41689-97-C0509 Modification A00029 | TE-S¢€ o 1]9



AEROSPACE GROUND EQUIPMENT

. DRAWER 1 -

E3410-5 17 AUG 99

DRAWER# _ NOUN PIECES QTY. Warranty

1. SCREWDRIVER, PHILLIPS, STARTER, #1, 1 1

2. SCREWDRIVER, PHILLIPS, #3, 6 1 1

3. SCREWDRIVER, PHILLIPS, #2, 4" 1 1 A

4. SCREWDRIVER, PHILLIPS, #1, 25/8" 1 1

5. SCREWDRIVER, PHILLIPS, #2, 1%’ 1 1

6. SCREWDRIVER, PHILLIPS, #1, 17 1 1

7. SCREWDRIVER, PHILLIPS, OFFSET, #2/#1 1 1

8. SCRIBE ' 1 1 -~

9. MAGLITE, SMALL 1 1

10. KNIFE, POCKET 1 1

11. GAUGE, FEELER 1 1

12. GAUGE, WIRE 1 1

13. SCRAPER, RAZOR -1 1

14. KNIFE, PUTTY 1 1

15. RULER, METAL, 6" 1 1

16. CHISEL, %’ 1 1

17. PUNCH, CENTER 1 1

18. PUNCH, 3/8" TIP 1 1

19. PUNCH, %" TIP 1 1

20. PUNCH, 3/16" TIP 1 1 W

21. PUNCH, 1/8"TIP 1 1 w

22 PUNCH, 1/8"TIP 1 1 w

23. EXTRACTOR, COTTER KEY 1 1

24 PUNCH, 1/16"TIP 1 1 w

25. PUNCH, 1/16" TIP 1 1 w

26. SCREWDRIVER, COMMON, OFFSET 1 1

27. SCREWDRIVER, COMMON, STARTER 1 1

28. SCREWDRIVER, COMMON, 9 7/8" 1 1

29. SCREWDRIVER, COMMON, 10" 1 1

30. SCREWDRIVER, COMMON, 5 %" 1 1

31. SCREWDRIVER, COMMON, 6 1/8" 1 1 wW

32. SCREWDRIVER, COMMON, 1% 1 1

33. SCREWDRIVER, COMMON, 2%’ 1 1 W

34. SCREWDRIVER, COMMON; 4~ 1 1 W
DRAWER 2 1. WRENCH, STRAP 1 1

2. WRENCH, FORD 1 1

3. WRENCH, PIPE, §" 1 1

4. WRENCH, PIPE, 10" 1 1

5. WRENCH, CRESCENT, 8" 1 1 W

6. WRENCH, CRESCENT, 6" 1 1

7. WRENCH, CRESCENT, 12" 1 1

8. WRENCH, CRESCENT, 15" 1 1. w

9. PLIERS, WIRE : 1 1

10. PLIERS, COMMON 1 1

11. PLIERS, DUCKBILL 1 1

12. PLIERS, LINEMAN 1. 1

13. CUTTERS, DIAGONAL 1 1 w

14. PLIERS, NEEDLE NOSE 1 1

15. PLIERS, VICEGRIPS, #10 1 1

16. PLIERS, WATER PUMP 1 1t

Contract F41689-97-C0509

Modification A00029

T'E—Sé,.o ).V’



DRAWER #

AEROSPACE GROUND EQUIPMENT

E3410-5

NOUN

PIECES

17 AUG 99

_QTY. Warranty

. DRAWER 3

DRAWER 4

1.
2
3
4
5.
6
7
8

©

"
12
13

FILE, FLAT

. FILE, ROUND, COURSE
. FILE, POINTS .
. FILE, ROUND, FINE

HANDLE, LARGE FILE

. HANDLE, SMALL FILE

-MIRROR, INSPECTION

. MAGNET, TELESCOPIC

. FINGERS, MECHANICAL, FLEXIBLE
10

. HAMMER, BALLPEIN, 8 OZ
. HAMMER, BALLPEIN, 16 OZ.
. CARD, FILE

. REMOVER, VALVE STEM

- RACHET, 2" DR.

. RACHET, 3/8' R.

. RACHET, 4" DR.

. BAR, BREAKER, %" DR.

. BAR, BREAKER, 3/8” DR.

. EXTENSION, 3/8” DR.,
. EXTENSION, 72" DR.,

. EXTENSION, 3/8" DR.,
. EXTENSION, 3/8" DR.,
10. EXTENSION, 2" DR,
11. EXTENSION, %" DR.,

12. EXTENSION, 3/8" DR.

10
4%
12
6"
9718
o
3!’
6"

13. EXTENSION, %" DR,
. SOCKET, DEEP, 2" DR,
. SOCKET, DEEP, %" DR,
. SOCKET, DEEP, 2" DR,
. SOCKET, DEEP, ¥2" DR,
. SOCKET, DEEP, 2" DR,
. SOCKET, DEEP, 2" DR.,
. SOCKET, DEEP, »”" DR.,
. SOCKET, DEEP, 2" DR,
. SOCKET, DEEP, %" DR.,

9/16”
5/8
11/16”
3
13/16”
7/8"
15/16"
1)3
11/16"

23. SOCKET, " DR.,

157

24. SOCKET, 2" DR., 9/16"
25. SOCKET, 2" DR., 5/8"
26. SOCKET, 2" DR., 11/16”
27. SOCKET, 2" DR., %’
28. SOCKET, 2" DR., 13/16”
. 29. SOCKET, %" DR., 7/8”
30. SOCKET, %" DR., 15/1¢’
31. SOCKET, " DR., 1"
32. SOCKET, 2" DR., 11/16”
33. SOCKET, 2" DR., 11/8"
34. SOCKET, " DR., 13/16”
35. SOCKET, »2"DR., 1%’

36. SOCKET, UNIVERSAL, 3/8" DR., 3/8”

37. SOCKET, UNIVERSAL, 3/8" DR,

Contract F41689-97-C0509

718"

Modification A00029

[ U VT S G A T G DI QU QU SR QU QT G WU S W Y A A g A el e

R N R N R T I e e

S A 3 -k - ek = A e = A R

3 A od ch o3 3 ek e e = —h 3 kel e el R 3 e S A S S e 2 A

22 =

€ AW




DRAWER #

NOUN

AEROSPACE GROUND EQUIPMENT
E3410-5

PIECES

17 AUG 99

QTY. Warranty

. DRAWER 4

DRAWER 5

Contract F41689-97-C0509

38.
39.
40.
41,
42,
43,
44.
45,
46.
47.
48
49.
50.
51,
52.
53.
54,
55,
56.
57.
58.
59.

60

62

. ADAPTER,
61.
. ADAPTER,
63.
64.
65.
66.
67.
68.
69.
70.
71.
72.
73.

SOCKET, UNIVERSAL, 3/8° DR., %’
SOCKET, UNIVERSAL, 3/8” DR., 9/16”
SOCKET, UNIVERSAL, 3/8" DR., 5/8”

SOCKET, UNIVERSAL, 3/8” DR,

11/16”

SOCKET, UNIVERSAL, 3/8" DR., %’
SOCKET, UNIVERSAL, 3/8" DR., 7/8"
SOCKET, DEEP, 3/8" DR., 3/8"
SOCKET, DEEP, 3/8"DR., 7/16"
SOCKET, DEEP, 3/8" DR., %’
SOCKET, DEEP, 3/8" DR., 9/16"
SOCKET, DEEP, 3/8" DR., 5/8”

SOCKET, DEEP, 3/8" DR,

11/16”

SOCKET, DEEP, 3/8" DR., %"

SOCKET, 3/8" DR.,
SOCKET, 3/8” DR.,
SOCKET, 3/8" DR.,
SOCKET, 3/8" DR,
SOCKET, 3/8" DR,
SOCKET, 3/8” DR.,
SOCKET, 3/8" DR,
SOCKET, 3/8” DR.,
ADAPTER,

ADAPTER,

3/8
7/16"
147
9/16”
5/8”
11/16”
3
718"

Y EX3/8"M
B EXYM
8" FXV"M
2 FX38 M

EXTENSION, UNIVERSAL, 72" DR.
EXTENSION, UNIVERSAL, 3/8” DR.
EXTENSION, UNIVERSAL, %" DR.

SOCKET, %" DR.,
SOCKET, %’ DR.,
SOCKET, %’ DR.,
SOCKET, %" DR.,
SOCKET, %" DR.,
SOCKET, %' DR.,
SOCKET, %’ DR.,
SOCKET, %’ DR.,

3/16”
7/32"
v
9/132"
5/16"
11/32”
3/8"
716"

1.
2.
3.
- 4.
5. WRENCH, OPEN END,
6.
7.
8.

74. SOCKET, 4" DR., %’
75. DRIVER, NUT, %" DR.

WRENCH, OPEN END,
WRENCH, OPEN END,
WRENCH, OPEN END,
WRENCH, OPEN END,

1" X 15/16”
7/8" X 15/16”
718" X34
13M16” X347
" X 11167
11/16” X 5/8”
5/8” X 9/16"

WRENCH, OPEN END,

WRENCH, OPEN END,

WRENCH, OPEN END, 9/16” X %2
.WRENCH, OPEN END, %" X7/16”
10. WRENCH, OPEN-END, 7/16” X 3/8”
11. WRENCH, OPEN END, 3/8” X 5/16”
12. WRENCH, OPEN END, 5/16" X %%

©

- 13. WRENCH, OPEN END, OFFSET, 5/8"

L N W W U AT UL WL (UL (R Q. 3

Modification A00029

N N WO S Y T WU WU A W G A U U T Y W O N U A N N NN (S I W G O T T I R U Y

- =3 =% % & % & 2 ~h = —h i ok ek ek eh o ed omd b e 3 ek R R B R s R Sk R e e e e

O W U (U WA WIS W YL (L W I Qi X

= £ 22 =

£ =22 =

=

HE - 2%



DRAWER 5 14.
16.

16.
17.

AEROSPACE GROUND EQUIPMENT

E3410-5

DRAWER# NOUN

PIECES

17 AUG 99

QTY. Warranty

18

19.
20.
21.
22.
23.
24.

DRAWER 6

DRAWER 7

WRENCH, OPEN END, OFFSET, 9/16”
WRENCH, OPEN END, OFFSET, ¥’
WRENCH, OPEN END, OFFSET, 11/32”
WRENCH, OPEN END, OFFSET, 9/32"
. WRENCH, OPEN END, OFFSET, 5/16"
WRENCH, COMBINATION, %
WRENCH, BOX END, 7/16" X 3/8"
WRENCH, BOX END, 5/16” X 3/8”
WRENCH, BOX END, %" X7/16"
WRENCH, BOXEND, 9/16” X 1%
WRENCH, BOX END, 5/8" X 9/16"

- WRENCH, BOX END, 11/16” X 5/8”

. WRENCH, BOXEND, 7/8" X%’

. WRENCH, BOXEND, 7/8" X 13/16”
.WRENCH, BOX END, 1" X 15/16”

. STRIPPERS, WIRE

. WRENCH, STANDARD, ALLEN SET
. FLASHLIGHT

. MALLET, SOFT FACE

. PLIERS, SAFETY WIRE

. BLOW GUN, AIR

. HANDLE, SPEED, 3/8” DR.

. POUCH, TOOL

. SAW, HACK

. CLEANER, BATTERY POST
. BRUSH, WIRE, LARGE

DRAWER *  BOX, TOOL, TOP
BOX, TOOL, BOTTOM
LOCK, w/Keys (#001 & #081365)
BAR, LOCK

Contract F41689-97-C0509

19

Modification AOOOZE_)

S N N U I W (U U, N U . T W G Y

—_ A A

RN N QNS

—_ ) = -

LN U N N N U YOS (L (I NI QUL W W Y e Y

R N NS WU QI QI QL §

P

—

=€ Y3




AEROSPACE GROUND EQUIPMENT
E3410-6

DRAWER# NOUN

PIECES

17 AUG 99

QTY. Warranty

1. FLASHLIGHT
2. POUCH, TOOL
3. CLEANER, BATTERY POST

. SHELF 1

DRAWER 2 1. GAUGE, WIRE

2. GAUGE, FEELER

3. SCRIBE

4. RULER, METAL, 6"

5. MIRROR, INSPECTION, TELESCOPIC
6. MAGLITE, SMALL

DRAWER 3 1. CHISEL, %"
- 2. PUNCH, CENTER
3. REMOVER, VALVE CORE
4. EXTRACTOR, COTTER KEY
5. PUNCH, 3/32" TIP
6. PUNCH, 1/8" TIP
7. PUNCH, 1/8" TIP
8. PUNCH, 5/32" TIP
9. PUNCH, " TIP
DRAWER 4 1. PLIERS, VICEGRIPS, #7
2. SCRAPER, RAZOR
3. KNIFE, POCKET
. 4. KNIFE, PUTTY
DRAWER 5 1. SCREWDRIVER, COMMON, OFFSET
2. SCREWDRIVER, PHILLIPS, OFFSET, #1/#2
3. SCREWDRIVER, COMMON, 2%
4. SCREWDRIVER, COMMON, 1 1/8”
5. SCREWDRIVER, PHILLIPS, #2, 1 %"
6. SCREWDRIVER, PHILLIPS, #1, 1 3/8”
7. SCREWDRIVER, PHILLIPS, #0, 1”
8. SCREWDRIVER, PHILLIPS, #1, 3"
9. SCREWDRIVER, PHILLIPS, #2, 3 3/4
10. SCREWDRIVER, PHILLIPS, #3, 6
11. SCREWDRIVER, PHILLIPS, #2, 8"
12. SCREWDRIVER, COMMON, 10”
13. SCREWDRIVER, COMMON, 107
14. SCREWDRIVER, COMMON, 6"
15. SCREWDRIVER, COMMON, STARTER, 6"
16. SCREWDRIVER, COMMON, q’
17. SCREWDRIVER, COMMON, 23/8

Contract F41 689—97~C0509 Modification A00029

1
1
2

I N N Wi Wi W § R N WK NI P " Y

[ N P

e . N N e S A A e T ]

T P G G |

— =k =k A

P . Q. Ay

R N S AL U YU A U M N T W G N e s e Y

ssss2



AEROSPACE GROUND EQUIPMENT

E3410-6 17 AUG 99
DRAWER # NOUN PIECES QTY. Warranty
DRAWER 6 1. PLIERS, LINEMAN 1 1 w
. 2. CUTTERS, DIAGONAL 1 1 w
3. PLIERS, NEEDLE NOSE 1 1 w
4. PLIERS, DUCKBILL 1 1
5. PLIERS, WATER PUMP 1 1
6. PLIERS, WIRE 1 1 W
7. PLIERS, COMMON 1 1
8. PLIERS, SAFETY WIRE 1 1
9. STRIPPER, WIRE 1 1
DRAWER7 1. WRENCH, CRESCENT, & 1 1
2. WRENCH, CRESCENT, 8" 1 1 W
3. WRENCH, CRESCENT, 12’ 1 1 W
4, WRENCH, CRESCENT, 15 1 1 W
5. WRENCH, FORD 1 1
6: PLIERS, VICEGRIPS, #10 1 1 -
DRAWER 8 1. WRENCH, OPEN END, OFFSET, %" 1 1 w
2. WRENCH, OPEN END, OFFSET,  9/16" 1 1
3. WRENCH, OPEN END, OFFSET,  7/16” 1 1
4. WRENCH, OPEN END, OFFSET,  5/16” 1 1
5. WRENCH, OPEN END, OFFSET,  5/16” X 9/32" 1 1
6. WRENCH, OPEN END, OFFSET,  11/32" 1 1 w
7. WRENCH, OPEN END, 3/8" X 5/16” 1 1
8. WRENCH, OPEN END, % X 7/16" 1 1 w
9. WRENCH, OPEN END, 9/16” X 5/8” 1 1
10. WRENCH, OPEN END, % X 11/16" 1 1
11. WRENCH, OPEN END, 3" X 13/16” 1 1
12. WRENCH, OPEN END, 7/8" X 15/16" 1 1
13. WRENCH, OPEN END, 1" X 15/16” 1 1
14. WRENCH, OPEN END, 718 X% 1 1
15. WRENCH, OPEN END, 11/16” X 5/8" 1 1
16. WRENCH, OPEN END, 9/16" X %" 1 1 w
' 17. WRENCH, OPEN END, 7/16” X 3/8" 1 1 W
- 18. WRENCH, OPEN END, 5/16" X %" 1 1 —
DRAWER 9 1. WRENCH, BOX END, "1" X 15/16” 1 1
2. WRENCH, BOX END, 7/8" X 13/16" 1 1
3. WRENCH, BOX END, 718" X% 1 1
4. WRENCH, BOX END, 11/16” X 5/8” 1 1
5. WRENCH, BOX END, 5/8" X 9/16" 1 1
6. WRENCH, BOX END, - 9/16™ X %" 1 1
7. WRENCH, BOX END, %" X 7/16" 1 1
8. WRENCH, BOX END, 7/16" X 3/8" 1 1
9. WRENCH, BOX END, 3/8" X 5/16" 1 1 w
10. WRENCH, COMBINATION, "% 1 1 W
11. WRENCH, STANDARD, ALLEN, BALL END SET 8 1 w _
12. WRENCH, STANDARD, ALLEN SET 12 1 W —"

Contract F41689-97-C0509

Modification AOOOZQ

~




DRAWER #

AEROSPACE GROUND EQUIPMENT

E3410-6

NOUN

PIECES

17 AUG 99

QTY. Warranty

DRAWER 10 1.
2.
3.
4.

O oo~ W;

10.
11.
12.
13.
14.
15.
- 16.
17.
18.
19.

DRAWER 11

Contract F41689-97-C0509

. ADAPTER,
. ADAPTER, .
. ADAPTER,
. ADAPTER,

EXTENSION, 3/8" DR., 12 %
EXTENSION, 3/8" DR., 11"
EXTENSION, 2" DR., 11"
BAR, BREAKER, 3/8” DR.
WFEX38M
3IFX%'M
JTFX%M .

%" FX3/8"M
EXTENSION, UNIVERSAL, %" DR.
EXTENSION, UNIVERSAL, 3/8" DR.
EXTENSION, UNIVERSAL, %" DR.
BAR, BREAKER, 2" DR.
FINGERS, MECHANICAL, FLEXIBLE
MAGNET, TELESCOPIC

HANDLE, SPEED, 3/8"DR.
CARD, FILE

HANDLE, SMALL FILE

HAMDLE, LARGE FILE

FILE, POINTS

. FILE, ROUND,

. FILE, ROUND,

. FILE, MILL

- RATCHET, %2” DR.

. RATCHET, 3/8”" DR.

. RATCHET, %" DR.

. EXTENSION, %" DR., 5
. EXTENSION, 3/8"DR., &
. EXTENSION, %" DR., 6"
. EXTENSION, 3/8" DR., 3
. EXTENSION, %’ DR., 2’
. SOCKET, %" DR., 1%"

. SOCKET, %" DR., 1 3/16"

. SOCKET, 2" DR., 11/8"

. SOCKET, %" DR., 11/16”

. SOCKET, %" DR., 1"

. SOCKET, %" DR., 15/16"

. SOCKET, %' DR., 7/8"

. SOCKET, %" DR., 13/16”

. SOCKET, %" DR, %~

. SOCKET, %" DR., 11/16”

. SOCKET, %" DR., 5/8"

. SOCKET, %" DR., 9/16"

. SOCKET, %" DR., %’

.- SOCKET, DEEP, 2" DR., 11/16"
. SOCKET, DEEP, %" DR., 1"

. SOCKET, DEEP, *" DR., 15/16"
. SOCKET, DEEP, " DR., 7/8"

. SOCKET, DEEP, 2" DR., 13/16"
. SOCKET, DEEP, %" DR., %~

. SOCKET, DEEP, 4" DR.,, 11/16"
. SOCKET, DEEP, 2" DR., 5/8"

Maodification A00029

O N QS A N U U U WU (U O (U T (U U N W QP i

A N U U VI WU WL T W U I (. (UL 'L WL (U U (U O 4

T T U W U N VU N WL WL I U WL (U I (U L I '\ RO N 4

B N S N e N N T N N N N W G T (T T G QW

w

w

TESPE o 3 Vb




AEROSPACE GROUND EQUIPMENT

E3410-6 17 AUG 99
DRAWER#  NOUN PIECES QTY. Warranty
DRAWER 11  30. SOCKET, DEEP, 2" DR., 9/16" 1 1
31. SOCKET, DEEP, 3/8" DR., %" 17 1
32. SOCKET, DEEP, 3/8" DR., 11/16” 1 1 w
33. SOCKET, DEEP, 3/8" DR., 5/8" 1 1 w
34. SOCKET, DEEP, 3/8" DR., 9/16” 1 1
35. SOCKET, DEEP, 3/8" DR., %" 1 1
-36. SOCKET, DEEP, 3/8" DR., 7/16" 1 1 w
37. SOCKET, DEEP, 3/8" DR., 3/8" 1 1 w -
38. SOCKET, UNIVERSAL, 3/8"DR., 7/8" 1 1 W
39. SOCKET, UNIVERSAL, 3/8" DR., %" 1 1
40. SOCKET, UNIVERSAL, 3/8" DR., 11/16" 1 1 A
41. SOCKET, UNIVERSAL, 3/8" DR., 5/8” 1 1
42. SOCKET, UNIVERSAL, 3/8" DR.,  9/16" 1 1
43. SOCKET, UNIVERSAL, 3/8" DR, %" 1 |
44 SOCKET, UNIVERSAL, 3/8" DR., 7/M1¢ 1 1 w
45 SOCKET, UNIVERSAL, 3/8" DR., 3/8" 1 1 W
46. SOCKET, 3/8" DR., 7/8" 1 1
47. SOCKET, 3/8” DR., %’ 1 1
48. SOCKET, 3/8" DR., 11/16” 1 1
49. SOCKET, 3/8" DR., 5/8" 1 1
50. SOCKET, 3/8" DR., 9/16" 1 1
51. SOCKET, 3/8" DR, %' 1 1
52. SOCKET, 3/8" DR., 7/16" 1 1
53. SOCKET, 3/8” DR., 3/8" 1 1 w
' 54 SOCKET, ¥4’ DR., % 1 1
55. SOCKET, %' DR., 7/16" 1 1
56. SOCKET, %" DR., 3/8" 1 1 w
57. SOCKET, 4" DR., 11/32” 1 1 w
58. SOCKET, %" DR., 5/16" 1 1
—= 59. SOCKET, 4" DR., 9/32" 1 1 W
60. SOCKET, %" DR., W’ 1 1 W
61. SOCKET, %" DR., 7/32" 1 1
62. SOCKET, %" DR., 3/16" 1 1

DRAWER 12 1. HAMMER, SOFT FACE

1 1

2. HAMMER, BALLPEEN, 12 0Z. 1 1

3. HAMMER, BALLPEEN, 16 OZ. 1 1

4. BRUSH, LARGE, WIRE 1 1

5. BLOW GUN, AIR 1 1~
BOTTOM EMPTY
DRAWER* 1. BOX, TOOL, TOP 1 1

2. BOX, TOOL, BOTTOM 1 1

3. LOCK, w/Keys (#009 & #081364) 3 1

4. BAR, LOCK 1 1

| A, L SpTSe
o L s

Contract F41689-97-C0509 Modification A00029 - TE~5£ “dy?



. DRAWER# __ NOUN

AEROSPACE GROUND EQUIPMENT

E3410-8

PIECES

17 AUG 99

QTY. Warranty

DRAWER 1

DRAWER 2

Contract F41689-97-C0509

1. WRENCH, COMBINATION, 1%

2. WRENCH, COMBINATION, 1 1/8”

3. WRENCH, COMBINATION, 11/16"

4. WRENCH, COMBINATION, 1"

5. WRENCH, COMBINATION, 15/16"

6. WRENCH, BOX END, RACHET, %" X 5/8"
7.
8.

WRENCH, BOX END, RACHET, 9/16" X %’
WRENCH, BOX END, RACHET, 7/16" X 3/8”
. WRENCH, BOX END, RACHET, 5/16" X 4"

[Lo]

10. TOOL, BRAKE, 2 BEND

11. TOOL, BRAKE, 3 BEND

12. WRENCH, CROWSFOOT, FLARED, 3%
13. WRENCH, CROWSFOOT, 2%’

14. WRENCH, CROWSFOOT, 1%’

15. WRENCH, CROWSFOOT, 1%’

16. WRENCH, CROWSFOOT, FLARED, 2"
17. WRENCH, CROWSFOOT, 1%’

18. WRENCH, CROWSFOOT, 1"

*19. WRENCH, CROWSFOOT, %"

20. WRENCH, BOXEND, 11/8"X11/16"
21. WRENCH, BOX END, 1" X 15/1¢”

22. WRENCH, BOX END, MOON, 5/8" X 9/16"

23. WRENCH, BOX END, MOON, 2" X 7/16”
24. WRENCH, BOX END, MOON, 2" X7/16”
25. WRENCH, TUBING, 1%’

26. WRENCH, TUBING, 1 3/8

*27. WRENCH, BOX END, 1"

28. WRENCH, TUBING, 11/8"X7/8

* 29. WRENCH, MC1A STARTER, %" X4
30. WRENCH, OPEN END, SPECIAL, 2 1/16” X2 1/8"

31. WRENCH, CRESCENT, 18"

32. WRENCH, CRESCENT, 18"
33 WRENCH, CRESCENT, 15

34. WRENCH, CRESCENT, 12"

* 35. WRENCH, -60 GENERATOR BOLT

36. WRENCH, DISTRIBUTOR,
37. WRENCH, CRESCENT, ¢€"

1.S0CKET, SAE ALLEN SET, 3/8" DR, LONG
. SOCKET, SAE ALLEN SET, 3/8" DR., SHORT
. SOCKET, METRIC ALLEN SET, 3/8" DR., SHORT

. SCREWDRIVER, JEWELERS
. SCREWDRIVER, JEWELERS
. SCREWDRIVER, JEWELERS
. SCREWDRIVER, JEWELERS
. SCREWDRIVER, JEWELERS
. SCREWDRIVER, JEWELERS
10. SCREWDRIVER, JEWELERS
11. SCREWDRIVER, JEWELERS

OONOO A WRN

Modification A00029

[ G R G G T (T G G QU R W Gy G Q. W Wt N S P A S R )

— ot
N~ W

-

PG T T W G W

W
w

==z

[ T W GO G G WU QR G WU G QU Qi W G U W W W P A AR R

2= \ £ =2

- = =& 3 =k -3 -k =3 3 % -3

w2y P



. DRAWER #

DRAWER 2 12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.
24
25.
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
38.

- 39.
40.
41.
42.
43.
a4,
45.
46.
47.
48.
49,
50.

.51,
52.
53.
54.
55,
56.
57.
58.
59.

. 60.

AEROSPACE GROUND EQUIPMENT

E3410-8
NOUN

PIECES:

17 AUG 99

QTY. Warranty

Contract F41689-97-C0509

SCREWDRIVER, JEWELERS
SET, PICK

FILE, CURVED, BASTARD, 10"
FILE, CURVED, BASTARD, 10”
FILE, CURVED, 2P CUT, 8"
FILE, CURVED, 2N° CUT, 8"
FILE, CURVED, SMQOTH, 8
FILE, FLAT, MILL, 2"° CUT, 8"
FILE, FLAT, MILL, SMOOTH, 8"
FILE, 3 SIDED, 2"° CUT, % X6”
FILE, 3 SIDED, 2"° CUT, %" X6"
FILE, 3 SIDED, SMOOQTH, 3/8” X 6"
FILE, 3 SIDED, SMOQTH, %’ X 6”
FILE, 3 SIDED, SMOOTH, %’ X§6~
FILE, ROUND, 2"° CUT, 6”

FILE, POINTS

WRENCH, SPLINED, ALLEN TYPE
FILE, JEWELERS SET

WRENCH, TORX, ALLEN TYPE
SCREWDRIVER, COMMON, 11 5/8”
SCREWDRIVER, COMMON, 11 5/8”
SQUARE, RULE/ LEVEL, 12"
MAGNET, TELESCOPIC, SMALL
TWEEZERS, LARGE
TWEEZERS, SMALL

OPENER, CAN / BOTTLE

LEVEL, 2%

SCRAPER, RAZOR

REAMER

SCISSORS

KNIFE, UTILITY

PUNCH, PAPER HOLE

CHISEL, 1"X73/8"

CHISEL, 11/16” X 6"

CHISEL, CAPE, 7/16” X 6 5/8"
CHISEL, 11/16” X6 1/8"
CHISEL, 1/2"X 5

CHISEL, 3/8"X4 %"

CHISEL, 5/16" X5 1/8"
MEASURE, TAPE, 25’

BRUSH, BRASS, LARGE.

GUN, STAPLE

TWEEZERS, SURGICAL
PULLER, FUSE

STRAP, BATTERY CARRIER
PLIERS, CANNON PLUG
BLOWGUN, AIR

CARD, FILE

FILE HANDLE

'
—\_L_k._i—L—L_L.A_L—l—l—\—l_&—h_l—l_h—\-—l_.\—\_\._i—k_&_l_k_&_\

* Modification A00029

- o ek b ok ok ek b b =k 2 A ed )

A
B =

1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1

w

2=

TE-5€-= & V’



.’ DRAWER #

AEROSPACE GROUND EQUIPMENT

" E3410-8

NOUN

PIECES

17 AUG 99

QTY. Warranty

DRAWER 2

DRAWER 3

61
62
1.
2.

. FILE HANDLE
. FILE HANDLE

PUNCH, LONG STEEL SET
PUNCH, LONG STEEL SET

* 3. PUNCH, STEEL DRIFT

* 4. PUNCH, BRASS, 5% X1W

* 5. PUNCH, BRASS, 77/8"X1"

* 6. PUNCH, BRASS, 8% X 1"

* 7. PUNCH, BRASS, 8"X7%"

* 8. PUNCH, STEEL, 9% X%’

* 9. PUNCH, BRASS, 107%" X 11/16”
*10. PUNCH, BRASS, 11" X%’

* 11. DRIFT, STEEL, %" X 10"

-

* * »

*
*

*
*

*

*

DRAWER 4

Contract F41689-97-C0509

12
13
14
15
16.
17.
18.
19
20.
21.
22.
23.
24
25

38

NOOhsA N~

. DRIFT, STEEL, 5/8" X 10’
.DRIFT, STEEL, %" X9%’
. DRIFT, BRASS, 1”X89/16”
. DRIFT, BRASS, 17X 59/16”

TOOL, TORQUE, BOGEY BOLT, 196 TRAILER
REMOVER, MOLTS CRANK BEARING BLOCK

DRESSER, CHECK BALL SEAT, .375"

. DRESSER, B4 /5 HYD. PUMP VALVE SEAT

DRESSER, CHECK BALL SEAT, .280°
TOOL, BRASS, CHECK BALL SEATING

TOOL, ALUMINUM, CHECK BALL SEATING

PUNCH, 3/16" X 15 5/8"
. PUNCH, 72" X9 %"

. HOLDER ASSY, ATOMIZER, GAS TURBINE
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.

HAMMER, CLAW

HAMMER, SLEDGE, 3LB.

HAMMER, SLEDGE, BRASS, 2 %2LB.
MALLET, RAW HIDE

FLASHLIGHT, INSPECTION, FLEXIBLE
FLASHLIGHT '
LIGHT, MAGNIFYING

LIGHT, MAGNIFYING

HAMMER, BRASS, 622

HAMMER, BRASS, 621

HAMMER, BRASS, 620

REMOVER, ELECTRICAL, SOCKET

. REMOVER, ELECTRICAL, PIN

. WRENCH, METRIC ALLEN SET

. KIT, GREASE FITTING, MIL-G-10924
. KIT, GREASE FITTING, MIL-G-24139
. KIT, GREASE FITTING, MIL-G-25537
. GAUGE, COMPRESSION KIT

. GUN, RIVET

. RACHET, 3/8” DR., AIR SET

Modification A00029

—_ 2

_l_.L_.L._L_L]\)[\j_.L_k_l.A_L—A_L_L..l_L_L._L_\._\.—l_t-k—h._\—l_\_k—-\_l_t_k—l_k—\mm

2o h NN

—_—

PN N (T W (Y

—L.A.—L_.\._\_l.—h_k—\_l.—l_L_N_L_L-A_\.—l_l_A_L._\_l_L—LA_\_L—L_L_l._I_L.__\_L._.\_\_i

.

w
w

g2

=58 ~ 3 S7O



. DRAWER #

AEROSPACE GROUND EQUIPMENT

E3410-8

NOUN

PIECES

17 AUG 99

QTY. Warranty

DRAWER 4

DRAWER 5

DRAWER 6

Contract F41689-97-C0509

8.
9.

KIT, DIESEL INJECTOR TUNE-UP
GAUGE, COMPRESSION KIT

10. KIT, TUBING FLARE

11

1.
2.
3.
4.
5.
6.
7.
8.
9.
10
11
12
13
14
15

16.
. WRENCH, ADJUSTABLE, OIL FILTER, %" DR.

. PUNCH, HOLE, GASKET SET

WRENCH, PIPE, 8"
WRENCH, PIPE, 6
WRENCH, PIPE, 10"
WRENCH, PIPE, 24"
WRENCH, FORD, 21
WRENCH, PIPE, 36"
WRENCH, PIPE, 36"
WRENCH, FORD, 18"
WATER PUMP PLIERS

. WRENCH, STRAP, LARGE
_ WRENCH, STRAP, SMALL
. WRENCH, PIPE, 14’

. WRENCH, CHAIN STRAP
. WRENCH, OILFILTER

. WRENCH, OIL FILTER
WRENCH, OIL FILTER, %" DR.

18. WRENCH, STRAP, OIL FILTER, 3/8" DR.

. DRILL, ELECTRIC, 3/8" DR., W/KEY

. DRILL, ELECTRIC, 3/8” DR., W/KEY

. BURR, GRINDING, OVAL, 1"

. BURR, GRINDING, REV. CONE SHAPE, 5/8"
. BURR, GRINDING, CONE SHAPE, 1%’

. BURR, GRINDING, TREE WITH RADIUS, 1"
. BURR, CYLINDRICAL W/RADIUS

. WHEEL, WIRE, .020 CRIMPED

. WHEEL, WIRE, .020 CRIMPED

10. WHEEL, WIRE, 2" WITH V2" CENTER GUIDE

. BRUSH, WIRE END, ENCAPSULATED, 1%
12. WHEEL, WIRE, Spiral

13. WHEEL, WIRE, Spiral
14. WHEEL, WIRE, SMALL, %’
15. WHEEL, BRASS WIRE

. WHEEL, BRASS WIRE

17. WHEEL, BRASS WIRE .

18. WHEEL, WIRE ROPE, 3 %" ROTARY
19. INDEX, DRILL, LARGE

20. INDEX, DRILL, MEDIUM

. HANDLE, DRILL STABILIZING

22. INDEX, DRILL, SMALL
23. GUN, IMPACT, 1/2" DR.
24 DRILL, AIR, 3/8" DR. KEYLESS

. 25. BIT, DIE GRINDER CUTTING WHEEL

Modification A00029

20
15
11
9

L N N O N WU (U U N U\ WU WU NI S (. s §

o o

1
1
1
"

P O N N I e N T e e

T T T G U VT T WU I WY G W QR G W W, N N A G A A e

22222

TE- YT 2 S




AEROSPACE GROUND EQUIPMENT

E3410-8 17 AUG 99
. DRAWER# __NOUN PIECES QTY. Warranty

DRAWER 6  26. GRINDER, DIE, AIR
' 27. DRILL, AIR, 3/8" DR.
28. KEY, 3/8” DR. AIR DRILL
29. WRENCH, IMPACT, HANDHELD, 3/8" DR.
*30. BRUSH, WIRE, 10" EXTENSION

31. SET, STUD, EASY OUT
32. SET, EASY OQUT
33. EXTRACTOR, SCREW SET
34. AIR GRINDER CHCUK
35. AIR GRINDER CHUCK

w

_= A A NN
—

=N
co

1
1
1
1
1
1
1
1
1
1

\Eéé

—_

DRAWER 7 . . HAMMER, SLEDGE, LARGE
. BAR, PRY, 24’

. BAR, PRY, 30"

.BAR, PRY, 30%

1
2
3
4
5. HAMMER, SLIDE, TIRE BEAD BREAKER
6
7
8

. REMOVER, TIRE, 18"

.TOOL, TIRE, 17 %"

.TOOL, TIRE, 17%".

. BREAKER, TIRE BEAD, 18
10. HAMMER, SLEDGE, LARGE
11. BAR, PRY, 13"
12. BAR, PRY; ROLLAHEAD

' 13. PRY BAR, 18"

14. REMOVER, AXLE
15. REMOVER, TIEROD END, 1" X 18"

(s
O N U | U S QT O G T Y
[ N N U U N P U (U NI Y L W W Y

DRAWER 8 1. WRENCH, OPEN END, CROWSFOOT SET 29
2. WRENCH, FLARED NUT, CROWSFOOT SET 24
3. APEX, IMPACT SET ' 42
4. KIT, WRENCH & SOCKET, METRIC 30
5. SOCKET, -60 STARTER INSTALLATION, 3/8” DR 1
6. WRENCH, -60 STARTER CLUTCH SPANNER WR 1
7. PLATE, CLUTCH HOLDER ' 1
8. RACHET, 3/4" DR. 1

[ N P N U, (i N Y

DRAWER 9 . GUN, IMPACT, ELECTRIC, %’ DR.

. GUN, IMPACT, PNEUMATIC, %" DR.
. SOCKET, 1" DR., . 2 15/16"/75mm.

. SOCKET, 1" DR., 3"

1
2
3

. 4
5. SOCKET, 1"DR., 2%
6
7
8

2=

. SOCKET, 1"DR., 29/16"
.SOCKET,1"DR., 2%

. SOCKET, 1" DR., 2 3/8"

. SOCKET, 1" DR., 2 3/16"

10. SOCKET, DEEP, %" DR., 2%’
11. SOCKET, DEEP, %" DR., 17/8

12. SOCKET, DEEP, %" DR., 1 11/16"
. 13. SOCKET, DEEP, %" DR., 1%"

[{e]
N S NP N N W NI QI (T G O S S |

L N N T N W 4

Contract F41689-97-C0509 Modification A00029 | TESE ~ 2 S




AEROSPACE GROUND EQUIPMENT
E3410-8 17 AUG 99

. DRAWER#  NOUN PIECES QTY. Warranty

DRAWER 9 * 14. SOCKET, STAGE TRAP, %" DR., 1%’
15. SOCKET, DEEP, %" DR., 1 3/16”
16. SOCKET, DEEP, %" DR., 11/8"
17. SOCKET, DEEP, %" DR., 1 1/16”
18. SOCKET, DEEP, %" DR., 11/16”
19. SOCKET, 2" DR., 1 1/8"

1 1
1 1
1 1
1 1
1 1
1 1
20. SOCKET, IMPACT, DEEP, %" DR., 1 %’ 1 1w
21. SOCKET, IMPACT, %" DR., 1 3/8" 1 1
22. SOCKET, IMPACT, %" DR., 1 6/16" 1 1
23. SOCKET, IMPACT, %" DR., 1 3/16" 1 1
24. SOCKET, IMPACT, %" DR., 1 1/8’ 1 1
25. SOCKET, IMPACT, %’ DR, 1 1/8" 1 1
26. SOCKET, IMPACT, %’ DR, 1 1/16" 1 1
27. SOCKET, DEEP, IMPACT, METRIC SET, 3/8” DR. 17 1w
28. SOCKET, SPANNER, FLAT TIP, %" DR., 11/8" 1 1w
* 29. SOCKET, SPANNER, FLAT TIP, %' DR., 1" 1 1
* 30. SOCKET, SPANNER, FLAT TIP, %’ DR., %" 1 1
31. ADAPTER, % FX1'M 1 1
32. ADAPTER, %'FX%'M 1 1
33. ADAPTER, %'F X%’ M 1 1
34. ADAPTER, %’ F X 3/8" M 1 1
* 35. SOCKET, SPANNER, %’ STOCK, 4 PRONG, 3" 1 1
* 36. SOCKET, SPANNER, %’ STOCK, 4 PRONG, 2 1/2" 1 1
* 37. SOCKET, SPANNER, 3/8” DR., 4 PRONG, 2 1/8" 1 1
* 38. SOCKET, SPANNER, T HANDLE, 4 PRONG, 2 1/8" 1 1
* 39, SOCKET, SPANNER, %" DR., 2 PRONG, 2™ 1 1
* 40. SOCKET, SPANNER, 1" STOCK, 2 PRONG, 2 %" 1 1
* 41. SOCKET, SPANNER, FLAT TIP, %" STOCK, 17/8" 1 1
* 42. SOCKET, SPANNER, 3/8" DR., 4 PRONG, 1 11/16" 1 1
'* 43. SOCKET, SPANNER, 3/8” DR., 2 BLADE, 1 11/16" 1 1
44. EXTENSION, 1"DR., 8 %’ 1 1
45. EXTENSION, %’ DR., 8" 1 1
%6. EXTENSION, %’ DR., 3" 1 1
47. EXTENSION, IMPACT, %' DR., 6%’ 1 1
48. EXTENSION, IMPACT, %" DR,, &' 1 1
49. EXTENSION, %" DR., 3" 1 1
50. SOCKET, IMPACT SET 14 1w
51. ADAPTER 1" F X %" M 1 1 W=
DRAWER 10 1. STRAP, CARGO 1 1
2. STRAP, CARGO 1 1
3. STRAP, CARGO 1 1
4. STRAP, CARGO 1 1
5. STRAP, CARGO 1 1
6. STRAP, CARGO 1 1
7. STRAP, CARGO 1 1
| | 8. STRAP, CARGO 1 1
9. STRAP, CARGO 1 1
10. DRIVER SET, BEARING AND SEAL 14 1w

Contract F41689-97-C0509 Modification A00029 ' 1E-5 €& -2 f:’




AEROSPACE GROUND EQUIPMENT
E3410-8 17 AUG 99

. DRAWER# NOUN PIECES QTY. Warranty

DRAWER 10  11. DRIVER SET, BEARING AND SEAL 12 1 wW
12. FIXTURE, LIFTING, REAR WHEEL ROTARY ACT. 1 1
13. SCALE, HEAVY DUTY, UTILITY, 250LB. 1 1 -~

DRAWER 11 1. PLIERS, CRIMPER, WIRE TERMINAL 1

2. STRIPPERS, WIRE 1

3. PLIERS, REMOVER, BEARING CAP - 1

4. PLIERS, REMOVER, BEARING CAP 1

5. ZIP GUN, WIRE TIE 1

6. SNIPS, TIN 1

7. SNIPS, TIN 1

8. PLIERS, BRAKE SPRING 1

9. WRENCH, SPANNER HOLDER, %" DR 1

10. PLIERS, BATTERY TERMINAL SPREADER 1

11. FINGER, SPANNER WRENCH, #4 1

12. FINGER, SPANNER WRENCH, #5 1

13. FINGER, SPANNER WRENCH, #6 1

14. FINGER, SPANNER WRENCH, #7 1

15. ADAPTER, VALVE, # PD222 1

16. WRENGCH, SPANNER, ELECT. JAMMER CABLE HEAD 1
17. ELECT. JAMMER CABLE HEAD INST, & ALLEN WRENCH, 3/32"3

v 18. WRENCH, SPANNER SET 1

~19. SOCKET, SPANNER SET 1

20. PLIERS, INTERNAL SNAP-RING, LARGE 7

21. PLIERS, EXTERNAL SNAP-RING, LARGE 7

22. PLIERS, INTERNAL SNAP-RING, LARGE 7

23. PLIERS, EXTERNAL SNAP-RING, LARGE 7

24. PLIERS, EXTERNAL SNAP-RING, LARGE TIP 1

25 PLIERS, EXTERNAL SNAP-RING, LARGE TIP 1

T W U (U L WU U (O UL AT (U U (U (UL (U N U WU (U UK (UL (L (UL QUL §

2=

DRAWER 12. 1. SAW, HAND, WOOD
2. SAW, HACK
3. SAW, HACK
4. KNIFE, CRAFTSMAN SET
5. STONE, SHARPNING
6. TESTER, COOLANT / BATTERY
© *7. LOAD BANK, C-5/-10

* 8. LOAD BANK, C-5/-10
9. GAUGE, TIRE PRESSURE

. 10. GAUGE, TIRE PRESSURE
11. GAUGE, TIRE PRESSURE
12. GAUGE, TIRE PRESSURE
13. SERVICER. TIRE PRESSURE
14. SERVICER, TIRE PRESSURE
15. SERVICER, TIRE PRESSURE
16. SERVICER, TIRE PRESSURE
17. SERVICER, TIRE PRESSURE

\
NMRNNRNN A A 3 S s A Wh -
s L N N N N T N N = S S Y

Contract F41689-97-C0509 Modification A00029 | TE-SE- 2 §°%




DRAWER #

AEROSPACE GROUND EQUIPMENT

E3410-8

NOUN

PIECES

17 AUG 99

DRAWER 13 * 1. WRENCH, MC1A DEHYDRATOR CAP

DRAWER 14

Contract F41689-97-C0509

*2. WRENCH, MC1A DEHYDRATOR CAP
*3. WRENCH, MHU 196 LIFT CYLINDER
4. BAR, ALUMINUM ALLOY, FLAT, 12 5/16" X 2" X 1"
*5. WRENCH, SPANNER, MHU-83 ROLL CYLINDER
* 6. WRENCH, SPANNER, B-4 CYLINDER
* 7. WRENCH, SPANNER, 15”
* 8. WRENCH, SPANNER, 4100 TRL. LIFT CYL.
* 9. WRENCH, SPANNER, 15 3/4"
*10. WRENCH, MULE HYD. PUMP JAM NUT
*11. WRENCH, SPANNER, MHU-83 TILT CYL.
*12. WEIGHT, MOLTS BRAKE TEST, 27/8"
*13. WEIGHT, MOLTS BRAKE TEST, 1 1/5”
*14. WRENCH, SPANNER, JACK COLLAR
* 15. SOCKET, THROTTLE CABLE, 11/16"
*16. SOCKET, THROTTLE CABLE, 5/8"
*17. SOCKET, THROTTLE CABLE, 9/16”
*18. WRENCH, CROWSFOOT, MJ1B LIFT CYLINDER
*19. TOOL, -60 TOW BAR SPRING
20. WRENCH, BARREL BUNG
21. PLIERS, CRIMPER, #8 X 2/0
22. PLIERS, CRIMPER, #8 X 2/0

1. NOZZLE, FIRE HOSE

2. TOOL, ALIGNMENT, H-1 HEATER COUPLING
3. SHACKLE, %"X2TON

4. SHACKLE, 2" X2TON

5. SHACKLE, %' X2TON

6. SHACKLE, %" X2TON

7. SHACKLE, %" X4 % TON

8. SHACKLE, %" X4% TON
9. SHACKLE, 5/16" X % TON
10. SHACKLE, 5/16" X3 TON
11. SHACKLE, 7/8" X6 % TON
12. SHACKLE, 7/8" X6 % TON
13. SACKLE, 7/8" X6 % TON
14. SHACKLE, 7/8"X6 % TON
15. SHACKLE, 1" X8 % TON
16. SHACKLE, 1"X 8% TON
17. ETCHER, ELECTRIC

18. TOOL, DREMEL SET

19. ETCHER, ELECTRIC

20. GUN, EMBOSSING

21. GUN, SOLDERING

22. GUN, SOLDERING

23. COMPRESSOR, VALVE SPRING
24. ADAPTER, VALVE SPRING
25. ADAPTER, VALVE SPRING

*

Modification A00029

T N T T N N N N N N N N e e T = ey

RO N S N T W W U W S (I WL N N N e T e e R

[ N G WT G QT W G QT WO G W QT T U W NI W G W T N Y

QTY. Warranty

T T W Y (UL (U WK YT (O WL WL N (RO U N N M G

$v:Xv. A p & ar ad




. DRAWER #

"‘AEROSPACE GROUND EQUIPMENT

E3410-8

NOUN

PIECES

17 AUG 99

QTY. Warranty

DRAWER 15

48

Contract F41689-97-C0509

. ROD, SLIDE HAMMER, 24", 4260-R
CJAW. PULLER, 4%, ©G-250-3
.JAW, PULLER, 4%", CG-250-3
.JAW, PULLER, 4%, CG-250-3
.JAW, PULLER, 7", CG-270-3
.JAW, PULLER, 7", CG-270-3
.JAW, PULLER, 7, CG-270-3
.BOLT, ALLEN HEAD 5", %" X 13
.BOLT, ALLEN HEAD 5", %" X 13
.BOLT, ALLEN HEAD 5", %" X 13
.5/16" DRIVER, 45/8", A57-15

. % DRIVER, 77/8", A57-14A

. BOLT, CENTER, PULLER, 12 %", %" X 20, A57CA
.BOLT, CENTER, PULLER, 12 %", 5/8” X 18, A57-35
. ROD, SLIDE HAMMER, 12 %", 9/16” X 13, 4275R
.BOLT, CENTER, PULLER, 10", %" X 11, 4225S
.BOLT, CENTER, PULLER, 6 %", 9/16" X 11, 42058
.JAW, PULLER, 4%", 4210RJ

.JAW, PULLER, 4%, 4210RJ

.JAW, PULLER, 4%", 4210RJ

.JAW, PULLER, 57%", 40564

.JAW, PULLER, 5%, 4056-4

.ADAPTER, #27

.BOLT & NUT, 3", 5/8"X18

.BOLT &NUT, 3", 5/8"X 18

_BOLT &NUT, 3", 5/8"X18

.JAW, PULLER, 4%"

.JAW, PULLER, 4%

.JAW, PULLER, 4%’

.JAW, PULLER, 6”, 4027

.JAW, PULLER, 6", 4027

.JAW, PULLER, 6", 4027

. TOOL, ADAPTER/ ALIGNMENT, PULLER CENTER SCREW
.JAW, PULLER, 6", 4026A '
.JAW, PULLER, 6", 4026A

.JAW, PULLER, 6", 4026A

. TIP, CENTER ALIGNMENT, 9/16”

. TIP, CENTER ALIGNMENT, ©/16”

. TIP, CENTER ALIGNMENT, %"

. ADAPTER, #51

.ADAPTER, #50

. ADAPTER, #49

.ADAPTER, #41

. ADAPTER, #39

. ADAPTER, #38

. ADAPTER, #47

.ADAPTER, #43

.ADAPTER, #44

. 49,

ADAPTER, #42

Modification A00029

_A._L_A._L_L_\._L_L_k_l_t_;_i_k_s_:_t_\_\_\_s_t_l_t._\_\_L_s__\_s_L_k_\_L—L_L_k_b._\_\_L_L_x_\_L_L_A_L_L

1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1

W

ssszssss8s

£2=

TESE=~ A &



AEROSPACE GROUND EQUIPMENT

E3410-8

. DRAWER# _ NOUN

PIECES

17 AUG 99

QTY. Warranty

DRAWER 16 50

51.

52

53.
54.
55.
56.
57.
58.
59.
60.

61

62.
63.
64.
" 65.
66.
67.

68

69.
70.

71

72.
73.
74.
75.
76.
77.
78.
79.
80.
81.

82

83.
84.
85.
86.
88.
87.
. 89.

DRAWER 16

Contract F416

. ADAPTER, #45

ADAPTER, #3

. ADAPTER, #46

ADAPTER, #40

ADAPTER, #48

ADAPTER, - #29

ADAPTER, #23-A

ADAPTER, #20

ADAPTER, #13

ADAPTER, #37

ADAPTER, #12-A

. ADAPTER, #22

ADAPTER, #11

ADAPTER, #10

ADAPTER, #24

ADAPTER, #5

ADAPTER, #6

ADAPTER, #7

. ADAPTER, #19

ADAPTER, #8

ADAPTER, #26

ADAPTER, #25

ADAPTER, #18

ADAPTER, #17

ADAPTER, #16

JAW, PULLER, 10", 4016A
JAW, PULLER, 10", 4016A
JAW, PULLER, 107, 4016A
JAW, PULLER, 53%", 4018
JAW, PULLER, 5%, 4018
JAW, PULLER, 5%", 4018
ADAPTER, HOLDER, PULLER JAW, 4229)B
.ADAPTER, HOLDER, PULLER JAW, 4229JB
ADAPTER, HOLDER, PULLER JAW, 4229JB
JAW, PULLER, 107, 4017
JAW, PULLER, 10°, 4017
JAW, PULLER, 10°, 4017
PULLER, 2 JAW, 8%
PULLER, 2 JAW, 7"

PULLER, BATTERY TERMINAL

89.97-C0509 Modification A00029

N U N U U P W N ' U U UL N NS WU (UL (UL (UL (UL UL UL UL U (. UK (U (U NI WK WL I UK W Q. W

. HOLDER, PULLER JAW, MEDIUM 3 WAY, CG-253-2 1
. HOLDER, PULLER JAW, SMALL 3 WAY, 42558
. HOLDER, PULLER JAW, 2 WAY, 4250-B

. PULLER, MULTIPURPOSE, 4 SLOTED, 4250-D
. HOLDER, PULLER JAW, LARGE 3 WAY, CG-273-2
.SPRING, 17%"X17%" X.125"
.SPRING, 1¥£"X2"X.145”

. YOKE, AXLE PULLER, 4227B

1
1
1
1
1
1
1

L S U UK " UK W YUY . K UK W UIE (UL (I (I UL WUIE WL (UL (U NI N UL (VL. (U WU (U U YU NPT T QUK W . W

\

s

P e e e

TE-s'f - ‘f?




AEROSPACE GROUND EQUIPMENT
E3410-8 17 AUG 99

. DRAWER# NOUN PIECES QTY. Warranty

DRAWER 16 9. HOLDER, PULLER SLOT JAW, 4 WAY, 4208CA
10. HOLDER, PULLER SLOT JAW, 3 WAY, 4227CA
11. WASHER, 5%, CG-273-5
12. COLLAR, 4250N
13. WASHER, 5%", CG-273-5
14. PULLER, LARGE 4 WAY JAW HOLDER
15. PULLER, 2 WAY SLOTTED JAW, 4226CA
16. ADAPTER, POWER SCREW, 11/16" X2 %’
17. WEIGHT, SLIDE HAMMER, 4260H
18. JAW, PULLER, 10%", CG-270-10
19. JAW, PULLER, 107%", CG-270-10
20. JAW, PULLER, 10%', CG-270-10
21. SLEEVE, PIPE, 4 15/16" X2 3/8" O.D.

22. JAW, PULLER, PIN TYPE, 13 %

23. JAW, PULLER, PIN TYPE, 13 %’

24 JAW, PULLER, PIN TYPE, 13 %"

25. EXTENSION, HOLDER, PIN TYPE JAW, 18 %’
26. EXTENSION, HOLDER, PIN TYPE JAW, 18 %"
27. EXTENSION, HOLDER, PIN TYPE JAW, 18 %"
28. PULLER, BOLT GRIP SET

L N A N N N e Y N N Y T Y
B T e T NP NS P L S N N N S N N N WU Y W

\

DRAWER 17 1. EXTENSION, CYLINDER HONE

* 2. HAMMER, SLIDE, B-4 SCISSOR PIN
3. HAMMER, SLIDE, 3 JAW

* 4. HAMMER, SLIDE, B-4 SCISSOR PIN W/VICEGRIPS
5. HAMMER, SLIDE, 2 JAW
6. HONE, SMALL CYLINDER
7. HONE, SMALL CYLINDER
8. CLAMP,C, 2%"
9. CLAMP,C, 2%’
10. CLAMP, C, 8"

“11. CLAMP,C, 6"
12. CLAMP, C, 6"
13. CLAMP, C, 8"
14. PULLER, 2 JAW, 15"
15. PLIERS, CRIMPER, CANNON PLUG PIN

o P N T U W (i S I U Y
[ VL (L (G- WU (UK (UK UL WL I WU U U W (Y

DRAWER 18 1. CHAIN, DOUBLE HOOK, 10
2. CHAIN, SINGLE HOOK, ¢
3. CHAIN, SINGLE HOOK, ¢
4. CHAIN, SINGLE HOQK, 7
5. CHAIN, SINGLE HOQK, 7
6. STETHOSCOPE

7

. SLING, CHAIN, 2 LEG

O N I W st Sy
e e e e e e Y

DRAWER 19 1. SLING, CABLE, 4 LEG
. SLING, CABLE, 2 LEG

]

. 2

. 3. PLIERS, ANGELED, OUTER SNAP-RING, SMALL
4

-t b =k
R N W §

. PLIERS, OUTER SNAP-RING, SMALL

Contract F41689-97-C0509 Modification A00029 ' | st 45 &




. DRAWER #

AEROSPACE GROUND EQUIPMENT

E3410-8
NOUN

PIECES

17 AUG 99

QTY. Warranty

DRAWER 19

DRAWER 20

DRAWER 21

DRAWER 22

DRAWER 23

Contract F41689-97-C0509

OO NDIAEWN —

5. PLIERS, INNER SNAP-RING, SMALL
6. TIPS, RETAINING-RING PLIERS

7. SLING, CABLE, 4 FT, SINGLE LEG
8. PLIERS, SNAP-RING SET

. SET, TAP & DIE

. SET, TAP & DIE

. SET, TAP & DIE

. TAP, PIPE THREAD, %" X 18
. HOLDER, SMALL, DIE

. HOLDER, LARGE DIE

. FILE, THREAD

. FILE, THREAD

. HOLDER, LARGE TAP

WONOLALWN

. HOSE ASSEMBLY, -60 TEST, #4, 12’

. GAUGES, REFRIGERANT SERVICING, R134A
. HOSE ASSEMBLY, -60 TEST, #4, 12

. HOSE ASSEMBLY, -60 TEST, #4, ' 14’

- CABLE, ANALIZER, -60 MULTIPORT TEST
. TESTER, COOLING SYSTEM

. STAMP, ALPHABET, 1/8"

. STAMP, NUMERIC, 1/8"

. STAMP, ALPHABET,

10. STAMP, NUMERIC, 3/8"

11. STAMP, NUMERIC, "

12. STATION, SOLDERING

1. PUMP, LARGE POWER SCREW

2. PULLER, LARGE POWER SCREW

3. VICE, WORKSTATION

4. WEIGHT, SLIDE HAMMER

5. PULLER, LARGE POWER SCREW

6. PUMP, SMALL POWER SCREW

7. PUMP, SMALL POWER SCREW

8. SCREW, MEDIUM POWER PULLER, 12250
9. SCREW SMALL POWER PULLER, 1723

10. HAMMER, SLIDE, 3 JAW

11. HOSE, POWER PULLER ASSESSORY

12. HOSE, POWER PULLER ASSESSORY

13. HOSE, POWER PULLER ASSESSORY

14. ADAPTER, LARGE POWER PULLER SCREW
15. SEPARATOR, BEARING.

1. LIGHT, DROP, EXPLOSION PROOF

2. CORD, EXTENSION, YELLOW 4 OUTLET

3. CORD, EXTENSION, BLACK SINGLE OUTLET
4. CORD, EXTENSION, ORANGE 3 QUTLET

- 5. CORD, EXTENSION, ORANGE 3 QUTLET

Modification A00029

1
19
1
13

47
41
85
1

L G N N G

W 2w W
by

11
30
11
11

S AN 2 a2 AN = a3

NN aN -

1
1
1
1

B T ST N N N N .

e T T NS N T N N S G W

B e e N N N N N N N (T S S

PR S W G Sy

—

TE-SE- R re




. DRAWER# NOUN

E3410-8

AEROSPACE GROUND EQUIPMENT

PIECES

17 AUG 99

QTY. Warranty

DRAWER 23 6. LIGHT, DROP, EXPLOSION PROOF

7.
8.

LIGHT, DROP, SMALL
CABLE, TEST, TRAILER LIGHT

DRAWER 24 * 1. SUPPORT, -86 ENGINE

DRAWER 25

'DRAWER 26

DRAWER 27

DRAWER 28

Contract F41689-97-C0509

*2.
3.
4.
5.
6.
7.
8.
9.

ADAPTER, JACK, -60 FRONT AXLE
ADAPTER, MHU-196 RIGHT WHEEL & RIM
JACK, BOTTLE, 8 TON

HANDLE, JACK, 10%" X 5/8" O.D.
HANDLE, JACK, 105/8" X7/8" O.D.
DRILL, ELECTRIC, 72" DR.

DRILL, ELECTRIC, %" DR.

HANDLE, DRILL, 1" PIPE, 7 %"

10. HANDLE, DRILL, 1" PIPE, 6"
11. DRILL, ELECTRIC, %" DR.

1.
2.
3.
4.
5.
6.
7.
8.
9.

1.
L2,
*3,

4.

5.

6.

7.
* 8.

9.

1,

2,

3.
. 4

5,

* 8.

1.
2.
3.
4.
5.
6.

HAT, HARD

DEFLECTOR, HEAT GUN

GUN, HEAT

HAT, HARD

DEFLECTOR, HEAT GUN

GUN, HEAT ‘

HAT, HARD

HAT, HARD

GAUGES, TEST, H-1 HEATER FUEL PRESSURE

CABLE, TEST, PCU

TOOL, GRINDER WHEEL DRESSING

CABLE, BATTERY JUMPER

KEY, PISTON RING COMPRESSOR

COMPRESSOR, PISTON RING

CABLE, BATTERY JUMPER

PUMP, HAND, R-134 REFRIGERANT OIL

HOLDER, -60 TOW BAR '
FUEL TANK ATOMIZER

MULTIMETER, DIGITAL
MULTIMETER, DIGITAL
MULTIMETER, DIGITAL
MULTIMETER, DIGITAL
MULTIMETER, DIGITAL -

CORD, POWER, ELECTRIC JAMMER

DETECTOR, CARBONMONOXIDE, HAND HELD
GUN, CURRENT SENSING

DETECTOR, HALOGEN LEAK

DETECTOR, ELECTRIC, REFRIGERANT LEAK
MULTIMETER, DIGITAL

ANALIZER, C-5 AIRCONDITIONER SYSTEMS

Modification A0002_9

1
1
2

O = — & & % o A O G G (T G G G O ]

TS P Wy N, R N e 0+

1

3

R T U I UK (SIS NI WL W (I Y

K T WU NS U N W e Y

[ O

J N s e ]

O A N N e

\

l

\

N

-]
tr

'w'\-..

Yo
e




AEROSPACE GROUND EQUIPMENT

E3410-8 17 AUG 99
. DRAWER#  NOUN PIECES QTY. Warranty
DRAWER 28 7. TESTER, MULTI. VOLTS, HERTZ, POLARITY 1 1
8. TACHOMETER, DIGITAL,HAND HELD 4 1
9. INDICATOR, PHASE SEQUENCING 1 1
10. INDICATOR, PHASE SEQUENCING 1 1
- 11. GAUGE, TEST, 0-10000 PSI 2 1
12. GAUGE, TEST, 0-5000 PSI. 2 1 ~
13. CABLE ASSEMBLY, -60 OIL BYPASS 1 1
14. GAUGE, TEST, 0-600 PSI 2 1
15. GAUGE, TEST, 0-160 PSI 2 1
16. GAUGE, TEST, 0-2000 PSI. 3 1
17. GAUGE, TEST, .0-5000 PSI. 2 1
18. GAUGE, TSET, 0-300 PSI 2 1
*19. GAUGE, TEST, 0-100 PSI 1 1
20. GAUGE, TSET, 0-5000 PSI . 1 1
21. GAUGE, TEST, 0-300 PSL. 2 1
22. GAUGE, TEST, 0-1000 PSI. 2 1~
DRAWER 29 1. WRENCH, TORQUE, %’ DR., 0-250 FT. LBS. 2 1
‘ 2.WRENCH, TORQUE, 3/8" DR, 20-100 FT.LBS. 2 1
3. WRENCH, TORQUE, 3/8” DR., 100-750 IN. LBS. 2 1
4. WRENCH, TORQUE, %" DR., 30-150 IN. LBS. 2 1
5. WRENCH, TORQUE, 3/8” DR., 150-750 IN.LBS. 2 1
6. WRENCH, TORQUE, %" DR., 40-200 IN. LBS 2 1
7. WRENCH, TORQUE, 3/8” DR., 150-750 IN.LBS. 2 1
8. WRENCH, TORQUE, 3/8" DR., 100-750 IN.LBS. 2 1
9. WRENCH, TORQUE, %" DR., 30-150 IN. LBS. 2 1
10. WRENCH, TORQUE, 3/8" DR., 0-600IN.LBS. 2 1
11. WRENCH, TORQUE, %" DR., 30-150 IN.LBS. 2 1
12. WRENCH, TORQUE, %" DR., 10-50 IN. LBS 2 1~
DRAWER 30. 1. WRENCH, TORQUE, 1" DR., 200-1000 FT.LBS. 3 1
2. WRENCH, TORQUE, %" DR., 100-600 FT.LBS. - 1 1
3. WRENCH, TORQUE, %" DR., 0-250 FT. LBS. 2 1
4. WRENCH, TORQUE, %" DR., 0-250 FT. LBS. 2 1
5. WRENCH, TORQUE, %" DR., 50-250 FT.LBS 2 1
6. WRENCH, TORQUE, %" DR., 0-250 FT. LBS. 2 1
7. SCALE, 0-2 LBS. 1 1
8.SCALE, 0-50 LBS. 2 1
9. INDICATOR, DIAL, MAGNETIC BASE 1 1
10. MICROMETER, 1" .2 1 .
11. INDICATOR, DIAL 3 1 /
12. CALIPERS SET 2 1 7
DRAWER 31 1. TENSIOMETER, 0-10,000 LBS. 2 1
2. GAUGE, TIRE PRESSURE SET, 0-1500 PSI. 3 1
3. GAUGE, TIRE PRESSURE SET, 0-400 PSI. 4 1
4. GAUGE, TIRE PRESSURE SET, 0-400 PSI. 4 1
5. INFLATOR ASSEMBLY, TIRE KIT 5 1
. 6. CABLE, ANALIZER, -60 TEST, 10’ 1 1

Contract F41689-97-C0509

Modification A00029

TE-iE-} ¢




DRAWER #

AEROSPACE GROUND EQUIPMENT

E3410-8

NOUN

PIECES

17 AUG 99

QTY. \(varrangx

DRAWER 31

SHELF 1

SHELF 2

SHELF 3

CABG
ON TOP

CAB 3 &4
ONTOP

* * * * *

CABINET A

Contract F41689-97-C0509

7. MEGOMETER

8. BOX, -86 TEST

9. SCALE, 500-4000 LBS.
10. LIGHT, STROBE

. SLING, -60 ENGINE

. BOX, SWITCH, TRAILER LIGHT TESTER
. SOCKET, IMPACT SET

. AIR CONDITIONER KIT ,
PORT CARBON MONOXIDE TEST KIT

AhWN

. ANALIZER, -60 ENGINE

. TANK, AIR SERVICING

. SLING, BARREL

. ENGINE, DIESEL, OVERHAUL KIT

BN =

. TESTER, ANTIFREEZE KIT
. KIT, PORTA POWER

. SOCKET, %" DR. SET
ETCHER, ELECTRIC

B W=

1. PUMP
PUMP

o

BAR, PRY
BAR, PRY
SUPPORT, B-1 PLATFORM
SUPPORT, B-1 PLATFORM
TOOL, TIRE ALIGNMENT
EXTENSION, VACUUM CLEANER
BAR, ALIGNMENT, LARGE ALUMINUM
BAR, ALIGNMENT, SMALL ALUMINUM
EXTENSION BAR FOR TIRE ALIGNMENT TOOL
10. EXTENSION BAR FOR TIRE ALIGNMENT TOOL
11. SCALE, PISTON ROD ALIGNMENT
12. COME ALONG RACHET PULLER
13. COME ALONG RACHET PULLER

CONgGgonPwN -

1. GUN, GREASE, MIL-G-10924
2. GUN, GREASE, MIL-G-10924
3. GUN, GREASE, MIL-G-10924
4. GUN, GREASE, MIL-G-10924
5. GUN, GREASE, MIL-G-10924
6. GUN, GREASE, MIL-G-10924
7. GUN, GREASE, MIL-G-10924
8. GUN, GREASE, MIL-G-23827
9. GUN, GREASE, MIL-G-23827
10. GUN, GREASE, MIL-G-81322
11. GUN, GREASE, MIL-G-81322

Modification AOOOZQ

N = - h

16
30
30
10

P W N U W (N W N <1 [ W G G Gt Y

O N N (O G G G |

— A A

e S N .Y

\

\

— ol b

— e —

-

P N N T WU A A W N W NI (I | N

B T T e . e e T

E56= 2 b




AEROSPACE GROUND EQUIPMENT

E3410-8

PIECES

17 AUG 99

QTY. Warranty

. DRAWER # _ NOUN

12. GUN, GREASE, MIL-G-18709
13. GUN, GREASE, MIL-G-21164
14. GUN, GREASE, DOLLUM R
15. GUN, GREASE, VWG 632

16. GUN, GREASE, WG 632

17. GUN, GREASE, MIL-G-24139
18. GUN, GREASE, MIL-G-24139
19. GUN, GREASE, MIL-G-25537
20. GUN, GREASE, NLGI 2

21. GUN, GREASE, LITHIUM

CABINET A

CABINET B

SHELF 1

CABINET B

SHELF 2

BOTTOM

CABINET C
SHELF 1

SHELF 2

Contract F41689-97-C0509

1.
2.
3.
4.
5.
6.
1.
2.
3.
4.
B,
1.
2.
3.
4.
5.
6.
7.
8.
‘9.
1.
2.
3.
4,
5.
6.
7.
8.

1.
2.
3.
4.
5
6.

8 QT HYD FLUID FILLER, MIL-H-83282

1 QT HYD FLUID FILLER, MIL-H-83282

2 QT HYD FLUID FILLER CAN, MiL-H-83282
2'QT HYD FLUID FILLER.CAN, MIL-H-83282
1 QT HYD FLUID FILLER, MIL-L-7808

1 GAL HYD FLUID FILLER, MIL-L-7808

8 QT HYD FLUID FILLER, MIL-L-2104
4 QT HYD FLUID FILLER, MIL-L-2104
1 GAL HYD FLUID FILLER, MIL-L-2104
1. QT HYD FLUID FILLER, MIL-L-2104
1 QT HYD FLUID FILLER, MIL-L-2104

1 GAL HYD FLUID FILLER, MIL-F-17111
1 QT HYD FLUID FILLER, MIL-F-17111
1GAL HYD FLUID FILLER, MIL-H-5606
1 QT HYD FLUID FILLER, MIL-H-5606
"2 QT HYD FLUID FILLER, MIL-H-5606

4 QT SYN LUBE OIL FILLER, MOBIL SHC 629
1 QT SYN LUBE OIL FILLER, MOBIL SHC 629

R S N W I QST N W G N Y

[ W G G -y

4 QT TRANSMISSION FLUID FILLER, DEXRON il/til 1
1 QT TRANSMISSION FLUID FILLER, DEXRON I/l 1

1 PT CAN, OIL, ENGINE, MiL-L-2104 10WT.
1 PT CAN, OIL, ENGINE, MIL-L-2104 30WT.
1 PT CAN, OIL, ENGINE, MIL-L-2104  15WT.
1 PT CAN, OIL, ENGINE, MIL-L-2104 15WT.
1 PT CAN, OIL, ENGINE, MIL-L-2104 15WT.
1 PT CAN, OIL, ENGINE, MIL-L-2104 15WT.
1 PT CAN, OIL, ENGINE, MIL-L-2104 15WT.
1 PT CAN, OIL, ENGINE, MIL-L-2104 15WT.

1 PT CAN, OIL, INSTRUMENT, MIL-L-6085

1 PT CAN, OIL, LUBRICATING GEAR, MIL-L-6086

1 PT CAN, RAM.LUBE, MIL-L-7870

1 PT CAN, TRANS FLUID, DEXRON Ii /Il

1 PT CAN, HYD FLUID, MIL-H-83282

1 QT CAN, HYD BRAKE FLUID SAE J 1703

Modification AOOOZQ

T O A N Q. W

P NI G G Y

R N I (I (U NI WL G G Y

[ N G Y

N N N I W W T K W G . N K N T G Gy

P e e e

TESE~R 6




DRAWER #

AEROSPACE GROUND EQUIPMENT

E3410-8

NOUN

PIECES

17 AUG 99

QTY. Warranty

DRAWER 1

DRAWER 3

DRAWER 4

SHELF 3

SHELF 4
WASTE OIL
BARREL

WASH RACK
PPE LOCKER

Contract F41689-97-C0509

N =

AWN UAWN=

1

el
ﬁ@&fTK*%@

. OIL DRAIN HOSE FOR GPU-MEP-360A
. OIL DRAIN HOSE FOR GUP-MEP-360A

. POURING SPOUT
POURING SPOUT

. SYRINGE BULB

. HEATER DRAIN HOSE

. FUNNEL, 4 OZ.

. GREASE BEARING PACKER, MIL-G-81322

. GREASE BEARING PACKER, MIL-G-10924

. PACKER, BEARING
. PACKER, BEARING

. PLASTIC FUNNEL, LARGE
PLASTIC FUNNEL, LARGE

. PLASTIC FUNNEL, MEDIUM

. PLASTIC FUNNEL, SMALL

. METAL FUNNEL, LARGE FLEX
. METAL FUNNEL, SMALL FLEX

. FLUID SUCKER
. FLUID SUCKER

. HAMMER, WELDER

. POWER WASHER WAND

KEY (#2C 39)

Modification A00029

m/f | 2570? 19
PR 17

[ G e T ) —

WL Www

K ST YR N K N N

R N W W - A - A

N W W WU N N

st 269




. TOP SHELF

DRAWER #

AEROSPACE GROUND EQUIPMENT
E3410-8 DISPATCH BOX

NOUN

PIECES

. DRAWER 1

DRAWER 2

DRAWER 3

DRAWER 4

. WRENCH, ALLEN SET
.WRENCH, FORD, 12"

. SPREADERS, BATTERY TERMINAL

1
2

3

4. BRUSH, WIRE

5. BRUSH, WIRE

6. EXTRACTOR, COTTER KEY
7. FLASHLIGHT

8. FLASHLIGHT

. STRIPPERS, WIRE

10. SCRIBE :
11. CLEANER, BATTERY POST
12. KNIFE, POCKET

13. REMOVER, VALVE CORE

[{e]

1. SOCKET, %" DR. SET
2. WRENCH, IGNITION SET

1. SOCKET, 3/8" DR., 7/8"
2. SOCKET, 3/8" DR., 13/16"
3. SOCKET, 3/8" DR., %"

4. SOCKET, 3/8" DR, 11/16"
5. SOCKET, 3/8" DR., 5/8"
6. SOCKET, 3/8" DR., 9/16"
7. SOCKET, 3/8" DR., %"

8. EXTENSION, 3/8" DR., 3"
9. SOCKET, 3/8” DR., 7/16"
10. SOCKET, 3/8" DR., 3/8”

11. SOCKET, 3/8” DR.,

v

12. EXTENSION, 3/8” DR., &~

13. RACHET, 3/8” DR.

1 SOCKET, DEEP, 3/8" DR., 13/16”
. SOCKET, DEEP, 3/8" DR., %"

. SOCKET, DEEP, 3/8°" DR., 11/16”
. SOCKET, DEEP, 3/8" DR., 5/8”

. SOCKET, DEEP, 3/8” DR., 9/16"
. SOCKET, DEEP, 3/8” DR., ¥’

. SOCKET, DEEP, 3/8” DR., 7/16"
. SOCKET, DEEP, 3/8” DR., 3/8”
. SOCKET, SPARK PLUG, 3/8" DR., 13/16”

- WRENCH, COMBINATION, 7/8"
. WRENCH, COMBINATION, %"
. WRENCH, COMBINATION, 11/16”

. WRENCH, COMBINATION, 5/8"

. WRENCH, COMBINATION, 9/16”

. WRENCH, COMBINATION, 7/16”
. WRENCH, COMBINATION, %’

- WRENCH, COMBINATION, 3/8”

. WRENCH, COMBINATION, 11/32"

Contract F41689-97-C0509

0. WRENCH, COMBINATION, %’

Modification A00029

38

PR G N | N R N N Nt U (i UK I Y s

0 =
]

P N U S NS N WL RN O N U (DU UL UL W UL WU U NI (L W [

B T I T e e e N P

U N (U NI N DU U (U N N T G Y

— )

17 AUG 99

QTY. Warranty

RN N NP N N (. (L (I (. G .

22

T N O S W WU NDUE Y

ﬁé

N i N T U G QU G

TESE - 2 68

w—"




DRAWER #

AEROSPACE GROUND EQUIPMENT

E3410-8 DISPATCH BOX
NOUN

PIECES

17 AUG 99

QTY. Warraniy

. DRAWER 4

DRAWER &

. . DRAWER 6

DRAWER *

11. SCREWDRIVER, COMMON, STARTER,
12. SCREWDRIVER, COMMON, 2*

13. SCREWDRIVER, COMMON, 1 1/8"

14. SCREWDRIVER, COMMON, 3"

15. SCREWDRIVER, COMMON, 6"

16. SCREWDRIVER, COMMON, 4

17. SCREWDRIVER, PHILLIPS, #1, %"
18. SCREWDRIVER, PHILLIPS, #2, 1%
19. SCREWDRIVER, PHILLIPS, #2, 33%"
20. SCREWDRIVER, PHILLIPS, #1, 3"
21. SCREWDRIVER, PHILLIPS, #3, 6"

. PLIERS, WATER PUMP

. PLIERS, VICEGRIPS, #10

. PLIERS, VICEGRIPS, #7

. PLIERS, COMMON, LARGE

. PLIERS, COMMON, SMALL

. PLIERS, NEEDLE NOSE

. CUTTERS, DIAGONAL

. WRENCH, CRESCENT, 4’

. WRENCH, CRESCENT, 6’
10. WRENCH, CRESCENT, 8"
11. WRENCH, CRESCENT, 10”
12. PLIERS, SAFETY WIRE

LN WN =

1. HAMMER, BALL PEEN, 12 QOZ

2. HAMMER, BALL PEEN, 32 OZ

3. MAGNET, TELESCOPIC

4. MIRROR, INSPECTION

5. FINGERS, MECHANICAL, FLEXIBLE
6. PLIERS, WIRE

BOX, TOOL, TOP, w/KEY (#003)

BOX, TOOL, BOTTOM (EMPTY)

BAR, LOCK

W 2§cyoT‘H'

| %//%L,}[ %%&WL 2 ;7; &G

Contract F41689-97-C0509

T

Modification AOOOZQ

B T T WU Ui N \RU N W .

B . T N N W NP NI NS W NN

—_ ek -

_ =N

B N T W N N N N N W Y

B R e e e e T T T M N NP Y

— e

1E5& 2 b




AEROSPACE GROUND EQUIPMENT
E3410-8-2

NOUN

PIECES

17AUG 99
QTY, Warranty

. DRAWER #

DRAWER 1

DRAWER 2 -

DRAWER 3

DRAWER 4

DRAWER 5
BOTTOM

DRAWER *

*1. HOSE,
*2. HOSE,
*3. HOSE,
*4. HOSE,
*5. HOSE,
*6. HOSE,

#6 X 12.5
#8 X 17"
#8 X 17.5"
#8 X 207
#8 X 39"
#10 X 39"

*1. VALVE, FLOW MOD. #N1512-19
*2. HOSE, #6X49

*3. HOSE, #6X6"

*4. HOSE, #6X63.25"

*1. HOSE,
*2 HOSE,
*3 HOSE,
*4. HOSE,
*5. HOSE,

#3 X 18.6"
#3 X 50.7"
#4 X 32

#4 X 38.1
#4 X748

*1. GAUGE, FLOW, ASSY.
*2. HOSE, #4 X195
*3.HOSE, #4 X205

*4. HOSE, #4 X 37.7"

*5. TUBE, COPPER

EMPTY

~*6. TESTER, MP-1

BOX, TOOL
LOCK, w/KEY (#1425H)
BAR, LOCK

Mjc;&@ zg

/Zﬂwww RERRE
Tiza 7

Contract F41689-97-C0509

Modification A00029

LwWwwww WhH wh WWWWwWww

N WNWN

- - A A P Y P N N G Gy

[ G L W Y

s L §)



DRAWER #

AEROSPACE GROUND EQUIPMENT
E3410-8-3

NOUN

PIECES

17 AUG 99
QTY. Warranty

DRAWER 1

DRAWER 2

DRAWER 3

DRAWER 4

TOP COMP.

DRAWER 5

DRAWER 6

DRAWER 7

1. SCREWDRIVER, JEWELERS
2. CARD, EXTENDER

. PLATE, ADJUSTMENT, REAR WHEEL LIMIT SW.

1
_ 2. MIRROR, PLATE, INSPECTION
3. MIRROR, PLATE, INSPECTION

1. CABLE, 196 STOPSWITCH

1. STRAP, CARGO
2. STRAP, CARGO
3. STRAP, HAND LIFTING

1. CABLE, 196 PCU
2. FIXTURE, LIFTING

*1. RIG, 7/M LIFT SYSTEM TEST
*2. RIG, 7/M LIFT SYSTEM TEST
*3. RIG, 7/M LIFT SYSTEM TEST
*4. RIG, 7/M LIFT SYSTEM TEST
*5. HOSE, LIFT CYLINDER FILLER
6. FITTINGS, 196 TEST SWIVEL
7. FITTINGS, 196 TEST SWIVEL
8. FITTINGS, 196 TEST SWIVEL
9. PLUG, 196 PAD MANIFOLD
10. PLUG, 196 PAD MANIFOLD
11. PLUG, 196 PAD MANIFOLD
12. PLUG, 196 PAD MANIFOLD
13. PLUG, 196 PAD MANIFOLD

1. WRENCH, BOX END, RATCHETING, 5/16" X %’

2. RULE, MACHINISTS, 6"
3. MEASURE, TAPE, 12

4. WRENCH, OPEN END, OFFSET, 11/8" X1 1/16”

* 5. WRENCH, COMBINATION, THIN WALL, 7/8"
* 6. WRENCH, COMBINATION, THIN WALL, 7/8”
* 7. WRENCH, COMBINATION, THIN WALL, 17
8. WRENCH, COMBINATION, 1 1/16”
9. WRENCH, COMBINATION, 1 1/8”
10. SCREWDRIVER, STANDARD, ALLEN SET

*1. WRENCH, OPEN END, 1 5/8" X 1 9/16”
*2 WRENCH, OPEN END, 15/8"X 1%’
3. WRENCH, OPEN END, 15/8" X 1 7/16”
*4 DRIFT, STEEL, 3/8" X 19 %’
* 5 DRIFT, STEEL, 5/16" X 17 %"
6. DRIFT, STEEL, 5/16" X 18"
* 7. DRIFT, BRASS, %' X 13"
8 PUNCH, 7/16"X7%

=

Contract F41689-97-C0509 Maodification A00029

PR ST T T U I WU, WU (. N 4

T G G (T N N O . S S )

P T N . e e

[N R (I (U N WL (I U G (U . Y

—_ P W W W W (P Y

[T N N (I W QI N

1E-5E« A G F




AEROSPACE GROUND EQUIPMENT
E3410-8-3

. DRAWER#  NOUN

PIECES

17 AUG 99

QTY. Warranty

DRAWER 7 ™*9.DRIFT, BRASS, 11/8”X6 %’

DRAWER 8 1. PLATE, ADJUSTING, FRONT BOGIE LIMIT SW.
2. WRENCH, SPANNER
3. WRENCH, FLAIR NUT, 17
4. WRENCH, FLAIR NUT, 7/8”
5. WRENCH, FLAIR NUT, %"
6. WRENCH, FLAIR NUT, 11/16”
7. WRENCH, FLAIR NUT, 5/8”
8. WRENCH, FLAIR NUT, 9/16”
9. WRENCH, FLAIR NUT, ¥’
10. WRENCH, OPEN END, FLAIR NUT, 7/16”
11. WRENCH, FLAIR NUT, 3/8”

DRAWER9 1. WRENCH, PIPE, 18

' . WRENCH, CRESCENT, 15"

. WRENCH, CRESCENT, 18"

. PLATE, SPRING DETENT GAUGE

. GAUGE, SPRING DETENT

. PLATE, TEST PRESSURE ROTARY MANIFOLD
. ADJUSTER, SET SCREW

*8. ADJUSTER, SET SCREW

*9. TOOL, COMPRESSION, 4 WAY CONTROL

~NaoOhAhwWN

DRAWER 10 1. WRENCH, SPANNER, 1" DR.
*2. DRIVER, STEP, 2%"X3%
*3. DRIVER, BEARING,LONG, 2%
*4 DRIFT, STEEL, 6%’
*5. DRIVER, BEARING, 2" PIPE
*6. DRIVER, BEARING, SHORT, 2%
*7. EXTENSION, BEARING DRIVER, 72" X 13
*8. HOLDER, DZUS
*9. DRIVER, DZUS
*10.PULLER, C-56 IMPELLER
*11. PULLER, ROTARY MANIFOLD
*12. TOOL, INSTALLATION, DZUS RETAINER
13. TOOL, INSTALLATION RING, THIMBLE O-RING

14.TOOL, INST THIMBLE & SLIDER, THIMBLE O-RING

DRAWER 11 *1.DRIVER, PIN, SMALL ‘
2. HAMMER, SLEDGE, 3LB.
3. HAMMER, BRASS, 3LB.
4. WRENCH, SPANNER ASSEMBLY
5. SEPERATOR, TIE ROD
6. SQUARE, 127
* 7. DRIVER, PIN, LARGE

Contract F41689-97-C0509 ‘ Modification A00029

1

RO N W (G (L L N L

R N U (I NI W Qe Y

1
1
1
1
1
1
2
1
1
2
1
1
1
2

P R T e

1 e

PR N N N M . N . T G Y

L N WU D N L N .

B N N N N i N T T T S e

[ A e N

TE-5#S » 3 "



AEROSPACE GROUND EQUIPMENT

. EXTENSION, 2" DR., 10"

. EXTENSION, 4" DR., 147

. SOCKET, IMPACT, 3/8” DR., 3/8"
. SOCKET, IMPACT, 3/8" DR., 7/16"

. SOCKET, IMPACT, 3/8" DR., 9/16"
. SOCKET, IMPACT, 3/8" DR., 5/8"
SOCKET, IMPACT, 3/8" DR., 11/16”

E3410-8-3 17 AUG 99
. DRAWER # NOUN PIECES QTY. Warranty
DRAWER 12 *1. WRENCH, OPEN END, OFFSET, STUBBY, 1% 1 1
*2. WRENCH, OPEN END, OFFSET, STUBBY, 1% 1 1
*3. WRENCH, OPEN END, OFFSET, STUBBY, 1% 1 1
*4. WRENCH, OPEN END, OFFSET, STUBBY, 1% 1 1
5. PLIERS, WIRE ' : 1 1
6. PLIERS, SAFETY WIRE 1 1 ~
DRAWER 13 1. WRENCH, ALLEN, 5/8" 1 1
2. WRENCH, ALLEN, £’ 1 1
3. WRENCH, ALLEN, 9/16” 1 1
*4. WRENCH, ALLEN, 5/16" 2 1
5. WRENCH, ALLEN, 9/64” 1 1
6. WRENCH, ALLEN, 9/64" 1 1
*7. WRENCH, CROWSFOOT, %" DR., 2 W 1 1
* 8. WRENCH, CROWSFOOT, %" DR., 3 1 1
*9. WRENCH, CROWSFOOT, %" DR., 27/8" 1 1.
DRAWER 14 1. WRENCH, IMPACT, 3/8" DR. 2 1
: * 2. REMOVER, DRAIN PLUG, %" HEX. 1 1
3. DRIVER, IMPACT, 3/8" DR. 1 1 w
4. DRILL, 3/8" PNEUMATIC 2 1
5. KEY, DRILL CHUCK 1 1
6. APEX, 3/8" DR, CLUTCH TYPE, 3/8" 1 1 w
7. APEX, 3/8" DR., CLUTCH TYPE, 5/16” 1 1 w
8. APEX, COMMON, SHORT, 3/8"DR., SMALL 1 1 W
9. APEX, COMMON, SHORT, 3/8” DR., LARGE 1 1 w
10. APEX, PHILLIPS, LONG, 3/8" DR., #4 1 1 w
11. APEX, PHILLIPS, SHORT, 3/8"DR., #4 1 1 W
12. APEX, PHILLIPS, LONG, 3/8” DR., #3 1 1 W
13. APEX, PHILLIPS, SHORT, 3/8"DR., #2 1 1 w
14. APEX, COMMON, LONG, 3/8" DR. 1 1 w
15. APEX, COMMON, SHORT, 3/8" DR. 1 1 w
16. SOCKET, ALLEN BIT, ¥%2" DR., %’ 2 1
17. SOCKET, ALLEN BIT, %" DR., 3/16" 2 1 w
18. SOCKET, ALLEN BIT, %" DR., 7/16" 2 1 w
19. SOCKET, ALLEN BIT, %" DR., %’ 2 1 W
20. SOCKET, ALLEN BIT, %" DR., 5/16" 2 1 W
21. SOCKET, ALLEN BIT, %" DR., 3/8” 2 1 W~
‘DRAWER 15 1. EXTENSION, %" DR., 5" W
w
w
W
w
w
w
w
w

Contract F41689-97-C0509

2

3

4

5

6. SOCKET, IMPACT, 3/8" DR., %"
7

8

9.

10. SOCKET, IMPACT, 3/8" DR., %’

Modification A00029

R N . . N S G, T

P T L N W I NI NI NN

TE-SE A ) @




AEROSPACE GROUND EQUIPMENT

E3410-8-3 17 AUG 99
. DRAWER# NOUN ' PIECES QTY. Warranty

DRAWER 15 11. SOCKET, IMPACT, %" DR., 9/16" 1 1 w
12. SOCKET, IMPACT, %" DR., 5/8 1 1 w
13 SOCKET, IMPACT, %" DR., 11/16” 1 1 w
14. SOCKET, IMPACT, %"DR., %" 1 1 w
15. SOCKET, IMPACT, %" DR., 13/16" 1 1 w
16. SOCKET, IMPACT, %" DR., 7/8" 1 1 w ~
17. SOCKET, IMPACT, %’ DR., 15/16” 1 1 w
18. SOCKET, IMPACT, %' DR., 1" 1 1 w
19. SOCKET, IMPACT, %’ DR., 1 1/16" 1 1 w
*20. SOCKET, THIN WALL, 3/8" DR., 11/16” 1 1
21. SOCKET, %" DR., 1%" 1 1
22. SOCKET, IMPACT, %" DR., 5/8" 1 1
23. ADAPTER, %" FX%F 1 1
24. ADAPTER, IMPACT, UNIVERSAL, %’ DR. 1 1 W
DRAWER 16 *1. RELEASE, AIR BRAKE 1 1
2. PULLER, PIVOT SHAFT 1 1
* 3. KIT, MANIFOLD BLOCK 9 1 —

DRAWER BOX, TOOL, TOP
LOCK, w/KEY (#3855B)
BAR, LOCK

BOX, TOOL, BOTTOM
LOCK, WKEY (#8049)

W I SepTH

%/},{L )= o,/é/ @ﬁvﬂ g7

./

N AN
—t e A A A

\

Contract F41689-97-C0509 Modification A00029 . ' ‘ TE-SE 2 9§




Avionics Tools Box E4332-1 17AUG99
SHELF NOUN QTY
0 TOOLBOX [with Lock and Key] 17
Total=| 1 |
1 COWL KEY SNOOPY 1~
1 EXTRACTER, RELAY SOCKET 17
1 KNIFE, POCKET 2 3/8" 17 ~
1 RULER, STEEL 6" 17
1 SCREW STARTER (PHILLIPS/COMMON) 17
1 SCREWDRIVER, COMMON 3" 17
1 SCREWDRIVER, COMMON 4" 17
1 SCREWDRIVER, COMMON 8" 1/
1 SCREWDRIVER, COMMON  3/16 X 1 1/4” STUBBY 17
1 SCREWDRIVER, COMMON 1 1/2 X 3/16" 17/
1 SCREWDRIVER, JEWEL 2/
1 SCREWDRIVER, PHILLIPS  #1 X 3" 17
1 SCREWDRIVER, PHILLIPS #2 X 1 1/2" 17
1 SCREWDRIVER, PHILLIPS #2X 4 1/2" 17
1 SCREWDRIVER, SOCKET HANDLE ~ 1/4 DR 10,
, T
2 PLIERS, VISE GRIP 51/2" 17
2 PLIERS, WIRE TWISTER 17
2 TAPE, MEASURING 12' 17
2 WRENCH, BOX RATCHET  1/2X 9/16 17
2 WRENCH, BOX RATCHET  1/4 X 5/16 17
2 WRENCH, BOX RATCHET  3/8 X 7/16 17
2 WRENCH, COMBO 1/4" 17/
2 WRENCH, COMBO 3/8" 17
2 WRENCH, COMBO 5/18" 17
2 WRENCH, COMBO 9/32" 17
2 WRENCH, COMBO 11/32" 17
2 WRENCH, CRESENT 6" 17
2 WRENCH, CRESENT 8" 17,
Total=| 13 Y
3 AIR CHUCK HIGH PRESSURE 17
3 FILE, 6" 3/
3 PLIERS, ANGLE NOSE SLIP JOINT 10" 17
3 PLIERS, DIAGONAL CUTTING 8" 17/
3 PLIERS, LONG NOSE 8" 17
3 PLIERS, CANNON PLUG - 9" 17
3 PLIERS, STRAIGHT NOSE SLIP JOINT 7" 17
3 SCRIBE ‘ 17/
Total=| 10 7
4 ADAPTER, 3/8 DR SOCKET TO 1/4 MALE 17
4 BIT SET 14 PC (2 piece case) 17
4 . BIT, HIGH TORQUE 1/4 DR X #2 17
&
TOOLBOX E4332-2 E—- a1
TESRK 2%

Contract F41689-97-C0509 Modification A00029




AR DBRADMPALEADAEALALEADNILAPLADLDLDALALAOLDDLDDRDAADDLDAADALALARAADMLALAALPLALADRLLSL

BOT
BOT
BOT
BOT
BOT
BOT
BOT

Contract F41689-97-C0509

BIT, HIGH TORQUE

BIT, HIGH TORQUE
EXTENSION  [W]
EXTENSION

EXTENSION

EXTENSION  [W]
HOLDER, HEX BIT

HOLDER, HEX BIT
RATCHET, REVERSIBLE
RATCHET, REVERSIBLE [W]

1/4 DR X #3
1/4 DR X #4
1/4DR X 2"
1/4 DR X 6"
3/8DRX6"
3/8 DR X 3"
-1/4 DR
3/8 DR
1/4 DR
3/8 DR X 6"

SOCKET
SOCKET
SOCKET
SOCKET W]
SOCKET  [W]
SOCKET
SOCKET [W]
SOCKET
SOCKET
SOCKET
SOCKET
SOCKET
SOCKET
SOCKET
SOCKET
SOCKET
SOCKET
SOCKET
SOCKET
SOCKET, DEEP
SOCKET, DEEP

SOCKET, DEEP [W]

SOCKET, DEEP
SOCKET, DEEP

SOCKET, DEEP [W]

SOCKET, DEEP

SOCKET, DEEP (W]
'SOCKET, UNIVERSAL [W]
SOCKET, UNIVERSAL [W]
UNIVERSAL JOINT
UNIVERSAL JOINT

1/4 DR X 1/2
1/4DR X 1/4
1/4 DR X 11/32
1/4 DR X 3/18
1/4 DR X 3/8
1/4 DR X 5/16
1/4 DR X 7/16
1/4 DR X 7/32
1/4 DR X 9/16
1/4 DR X 9/32
3/8DR X 1/2
3/8 DR X 11/16
3/8 DR X 13/16
3/8 DR X 3/4
3/8 DR X 3/8
3/8 DR X 5/8
3/8 DR X 7/16
3/8 DR X 7/8
3/8 DR X 9/16
1/4DR X 1/2
1/4DR X 1/4
1/4 DR X 3/16
1/4 DR X 3/8
1/4 DR X 5/16
1/4 DR X 7/16
1/4 DR X 7/32
1/4 DR X 9/32
1/4 DR X 1/2
1/4 DR X 9/16
1/4 DR
3/8 DR

VALVE STEM / CORE TOOL

BREAKER BAR
FLASHLIGHT

NN N N N NS SN

Total=|

S_;_A._L_J._L_L_J._J._L

N

1/2 DR
2 CELL

HAMMER, BALL PEEN
HANDLE, SPEED [W]
MAGNET, EXTENSION
MECHANICAL FINGERS

ROLL SAFETY WIRE .020

807
3/8 DR

26 1/2"

TOOLBOX E4332-2

Modification A00029

[ N e
~ N N SN NN

TE-5? - 213




BOT
BOT
BOT
BOT
BOT

- BOT

BOT
BOT
BOT
BOT
BOT

%@» Mo w«

ROLL SAFETY WIRE .032

SPEEDHANDLE 1/4 DR

WRENCH, BOX 1/2 X 7/16

WRENCH, BOX [W] 3/8 X716

WRENCH, BOX 9/16 X 5/8

WRENCH, COMBO 1/2X1/2

WRENCH, COMBO 9/16 X 9/16

WRENCH, OPEN 7116 X 3/8

MIRROR, INSPECTION :
WRENCH, ALLEN BALL SET 13 PC (with case)

TOOL, CRIMPING TERMINAL

wbﬁf%

TOOLBOX E4332-2

Contract F41689-97-C0509 Modification A00029

msé‘

ae?

"2y




Avionics Tools Box E4332-2 17AUG99
SHELF NOUN QTyY
0 TOOLBOX [with Lock and Key] 17
Total=| 17 ]
1 BALL ALLEN 1 -
1 FILE, 6" 37/
1 KNIFE, POCKET 23/8" 1/ -
1 SCREWDRIVER, COMMON 3" '
1 SCREWDRIVER, COMMON 4" 1/
1 SCREWDRIVER, COMMON 6" v
1 SCREWDRIVER, COMMON 2 1/4" X 1/8" 1/
1 SCREWDRIVER, COMMON  3/16 X 1 1/4" 1/
1 SCREWDRIVER, JEWEL 2/
1 SCREWDRIVER, PHILLIPS  #1 X 3" 1/
1 SCREWDRIVER, PHILLIPS #2X 1 1/2" 1/
1 SCREWDRIVER, PHILLIPS  #2 X 4 1/2" v
1 SCRIBE 1/
1 SCREW STARTER 1/
Total=| 17/ |
2 AIR CHUCK HIGH PRESSURE 1,
2 COWL KEY, SNOOPY 17
2 EXTRACTER, RELAY SOCKET 1/
2 MIRROR, INSPECTION 1/
2 PLIERS, VISE GRIP 51/2" 1/
2 VALVE STEM / CORE TOOL 1/
2 WRENCH, ALLEN SET 13 PC (with case) 14
2 WRENCH, COMBO 1/4" 1-
2 WRENCH, COMBO 3/8" 1-
2 WRENCH, COMBO 5/16" 17
2 WRENCH, COMBO 9/32" 17
2 WRENCH, COMBO 11/32" 1/
2 WRENCH, CRESENT 6" 1/
2 WRENCH, CRESENT g" 1/,
Total=| 147 |
3 PLIERS, ANGLE NOSE SLIP JOINT 8" 17
3 PLIERS, DIAGONAL CUTTING 6" 17
3 PLIERS, LONG NOSE 6" 17
3 PLIERS, CANNON PLUG - 9" 17
3 PLIERS, STRAIGHT NOSE SLIP JOINT 7" 17
3 PLIERS, WIRE TWISTER 17
3 TOOL, CRIMPING TERMINAL 1/
Total=| 77 |
4 ADAPTER, 3/8 DR SOCKET TO 1/4 MALE 1/
4 BIT SET 14 PC (with 2 piece case) 1’
4 BIT, HIGH TORQUE  1/4 DR X #2 17/
4 _ BIT, HIGH TORQUE  1/4 DR X #3 1/
&
TOOLBOX E4332-2 Doro

Contract F41689-97-C0509 Modification A00029




EXTENSION
EXTENSION
EXTENSION
EXTENSION

1/4 DR X 2"
1/4 DR X 6"
3/8 DR X 12"
3/8 DR X 3"

N N A T T T T N N N N N N N N N N N NI O NN N N N N N N NS

BOT

BOT
BOT
BOT
BOT
BOT
BOT
BOT
BOT
BOT

Contract F41689-97-C0509

HOLDER, HEX BIT 1/4 DR
HOLDER, HEX BIT - 3/8DR
RATCHET, REVERSIBLE [W] -~  1/4DR
RATCHET, REVERSIBLE [W] 3/8 DR X 8"
SOCKET 14 DR X 1/2 ‘
SOCKET . 1/4DR X 1/4

SOCKET 1/4 DR X 11/32

SOCKET 1/4 DR X 3/16

SOCKET 1/4 DR X 3/8

SOCKET 1/4 DR X 5/16

SOCKET 1/4DR X 7/16

SOCKET 1/4 DR X 7/32
SOCKET 1/4 DR X 9/16
SOCKET 1/4 DR X 9/32
SOCKET 3/8 DR X 1/2
SOCKET 3/8 DR X 11/16
SOCKET 3/8 DR X 13/16
SOCKET 3/8 DR X 3/4
SOCKET 3/8 DR X 3/8
SOCKET 3/8 DR X 5/8
SOCKET 3/8 DR X 7/16
SOCKET - 3/8DRX7/8.
SOCKET 3/8 DR X 9/16
SOCKET, DEEP [W] 1/4 DR X 1/2
SOCKET, DEEP [W] 1/4DRX1/4
SOCKET, DEEP [W]  1/4 DR X 3/16
SOCKET, DEEP [W] 1/4 DR X 3/8
SOCKET, DEEP 1/4 DR X 5/16
SOCKET, DEEP [W] 1/4 DR X 7/16
SOCKET, DEEP [W] 1/4 DR X 7/32
SOCKET, DEEP 1/4 DR X 9/32
SOCKET, UNIVERSAL 3/8DR X 1/2
SOCKET, UNIVERSAL 3/8 DR X 9/16
UNIVERSAL JOINT 1/4 DR
UNIVERSAL JOINT 3/8 DR

BREAKER BAR 1/2 DR
FLASHLIGHT 2 CELL
HAMMER, BALL PEEN : 807
HANDLE, SPEED 3/8 DR

- MAGNET, EXTENSION

MECHANICAL FINGERS 171/2"
ROLL SAFETY WIRE .020

ROLL SAFETY WIRE .032

RULER, STEEL 12"

SCREWDRIVER, SOCKET HANDLE 1/4 DR

TOOLBOX E4332-2
Modification AOOOZQ

Pqne 2

TE-Se o ’_,‘




BOT
BOT
BOT
BOT
BOT
BOT
BOT
BOT
BOT
BOT
BOT
BOT

SPEEDHANDLE [W] 1/4 DR

TAPE, MEASURING 10’
WRENCH, BOX 12 X7/16
WRENCH, BOX 3/8 X 5/16
WRENCH, BOX 9/16 X 5/8

WRENCH, BOX RATCHET [W] 1/2 X 9/16
WRENCH, BOX RATCHET  1/4 X 5/16
WRENCH, BOX RATCHET ~ 3/8 X 7/16

WRENCH, COMBO 1/2X1/2
WRENCH, COMBO 9/16 X 9/16
WRENCH, OPEN 716 X 3/8

SOCKET, DEEP [W] 1/2X34

27

(QM,’ ﬁfﬂyﬁ&)/ AN /_:a/>qf7@?7
ﬁf/%ma: SRS

Contract F41689-97-C0509

TOOLBOX E4332-2
Modification A00029

155ep 77

f
=)
TE-sf

ae R

*22?




SENSOR TOOL BOX E4351

SHELF 1

' Contract F41689-97-C0509

17/08/99
NOUN NSN QTY

Door Key NSL 1/

Cannon plug pliers 5120-00-624-8065 17

Wrench, adjustable 12~ 5120-00-264-3793 1~

Wrench, adjustable 8" 5120-00-240-5328 17 -~
Wrench, adjustable 6 5120-00-264-3795 1’'W PROTO
Pliers, snap ring (external) 5120-00-595-9548 1’

Tie wrap gun 5120-00-781-7891 17

Wire Stripper 5110-00-542-4487 17

Vise grip 97 5120-00-277-4244 1/

Vise grip 7”7 5120-00-494-1911 1

Hammer, jeweler’s 5120-00-293-1155 1/

File with handle 6~ 5110-00-241-9184 1/

File 6~ 5110-00-241-9152 17
"Inspection mirror 5120-00-278-9926 1~

Putty knife 5120-00-294-4605 17

Alignment tool set 12 PC (4 part case)  5120-00-949-8368 1

Pliers, snap ring (intemnal) 5120-00-293-0048 17

Wire stripper with cutter 5110-00-246-0975 17

File, card 7920-00-224-7987 1/

Knife, craftsman . 5110-00-018-0952 1~

. Blades 7PC (2 part case) NSL 17

Screwdriver, electronic phillips #0 NSL 1/W SNAP ON
Screwdriver, electronic 2.5mm NSL 1’W SNAP ON
Ruler 6” 5120-00-158-0305 I

Punch set 10 PC (roll case) 5120-00-883-3003 1A CRAFTMAN
Punch, Center 5120-00-293-3510 1/

Chisel, cold 1/4” 5100-00-234-1927 17/

Tweezers, curved NSL . 1/

Tweezers, straight 5120-00-542-2348 17

Scribe 5120-00-596-1543 17

Hammer, ballpeen 5120-00-061-8543 17

Mallet, rawhide 5120-00-222-2220 17

Mallet, plastic-faced 5120-00-903-8553 17

Hammer, claw 5120-00-892-5485 1’

Pipe Wrench, 24 inch NSL 17

Battery, rechargeable NSL 1/

Etching tool 5130-00-596-8404 1/

File, swiss set 14 PC (2 part case) NSL ) 1/

" TOTAL 37/
‘ .
Modification A00029 TE5& ~ 298




SHELF 2 Digital Thermometer with sleeve

' Block, thread gauge
Drill bit set 62 PC (W/2 part case)
Measuring tape
Knife, pocket
Knife, utility
Solder sucker
Pliers, water pump 10”

Pliers, water pump .5”

" Pliers, slip joint. 8”
Pliers, slip joint 67
Pliers, long nose w/cutter
Pliers, flush cut 4”
Pliers, long nose curved
Pliers, side cut
Pliers, round nose
Pliers, end cut

_‘Scissors
Hemostat, straight
Hemostat, curved
Wrench, allen set (metric) 8 PC (W/case)
Flashlight )

Wrench, allen set 11 PC (W/case)
Socket set, 1/4” dr 16 PC (W/case)

. Wrench, allen spline set 14 PC (W/case)-
Screw starter 11” x 1/4”
Adjustment tool, non-conducting 7”
Screwdriver, phillips #1 x §”

Bit, spline .096”

Screwdriver, phillips offset 1/4”
Screwdriver, common offset 1/4”
Screwdriver, common jewelers .055
Screwdriver, common jewelers .070
Screwdriver, common jewelers .100
Screwdriver, common 3/16” x 1 1/4”
Screwdriver, common 1/8” x 3”
Screwdriver, common w/screw starter 6”
Screwdriver, common 1/4” x 8”
Screwdriver, common 3/16” x 8”
Screwdriver, common 3/8” x 107
Screwdriver, phillips #2 x 3 3/4”
Screwdriver, phillips #2 x 1 1/4”
Screwdriver, phillips #1 x 17
Screwdriver, phillips #1 x 3 1/2
Screwdriver, bit set(hex) 12 PC (W/case)
Alr gauge

Contract F41689-97-C0509

Modification A00029

NSL 1/
NSL 1/
5133-00-278-0232 1
5120-00-182-4797 1
5110-00-240-5944 17
5110-00-892-5071 1’
5120-00-957-3798 1’
5120-00-278-0352 1%
5120-00-278-0350 1
5120-00-223-7397 K
5120-00-223-7396. 1/
5120-00-184-9403 1
5110-00-878-6519 1
5120-00-181-6819 1
5110-00-239-8253 1-
5120-00-239-8252 1
5110-00-542-4852 1
5120-00-255-0420 1
NSL - 17
NSL 1!
5120-00-112-9599 1/
6230-00-163-1856 1’
5120-00-529-1475 1
5120-00-081-2305 1/
5120-00893-5686 g
5120-00-370-1241 1
NSL 1/
5120-01-335-6883 1”
NSL 1

 5120-00-240-5228 1/
5120-00-022-9794 1
NSL 1
NSL 17
NSL 1’
5120-00-596-8502 1/
5120-01-335-8555 1/
5120-00-823-6221 1’
5120-01-335-8547 1’
5120-01-335-8561 1/
5120-01-335-8538 1
5120-01-335-6885 17
5120-01-335-6884 1’
5120-01-335-6380 1’
5120-01-335-6882 1’
5120-00-678-5057 1’
NSL 1/

TOTAL 46

TE-fF » n ’




SHELF 3 Magnet, retrieval 5120-00-545-4268 17
Hacksaw W/Blade 5110-00-289-9657 1/
Logic probe NSL 17
Transistor checker NSL 1’
Speed handle 1/4” drive 5120-00-240-7960 1'W SNAP ON
Extension 3/8”x 127 5120-00-725-0973 1'W PROTO
Apex bit, phillips #2 5120-00-595-8197 1’
Apex bit #10 NSL 1 i
Apex bit, common #7 NSL 1
Apex bit #6 NSL 1
Apex bit #4 5130-00-240-5251 1/
Apex bit #5 NSL 1
Bit retainer collar 5/16” NSL 1’
Bit holder 1/4” 5120-00-596-8508 1
Bit holder 3/8” 5120-00-596-8511 1/
Extension 3/8” x 67 5120-00-069-3017 1
Ratchet 3/8” drive 5120-00-240-5364 1’'W SNAP ON
‘Extension 3/8” x 21/27 5120-00-243-1689 1/
Socket, deep 1/4” x 1/4”  5120-00-189-7919 1’
Socket, deep 3/8” x 7/16”  5120-00-235-5809 1/
Socket, deep 3/8”7 x 9/16”  5120-00-935-7441 Iy
Socket, deep 3/8” x 5/8”  5120-00-935-7442 1/
Socket, deep 3/8” x 1/2”  5120-00-935-7440 17
Socket 3/8” x 3/4”  5120-00-935-7444 1’
- Speed handle 3/8” drive 5120-00-237-4969 1/
Retrieval tool 5120-00-629-6258 1/
Crow foot 17/8” - 5120-00-184-8418 27
Tool, schrader valve NSL 1/
Crow foot 5/8” 5120-00-224-7288 1’
Box end wrench 7/16” x 1/2”7  5120-00-596-8556 1’
Box end wrench 9/16” x 1/2” 5120-01-192-0748 1/
Box end wrench 7/16” x 3/8” 5120-00-224-3146 1’
Open end wrench 172" x 716"  5120-00-187-7123 1-
Ratchet box end combo  9/16” x 1/2”  5120-01-185-0030 1/W SNAP ON
. Ratchet box end combo  3/8” x 7/16” NSL 1’
Ratchet box end combo  1/4” x 5/16" 5120-00-916-6202 1’
Digital multimeter, (Wicase) 6625-01-312-2930 1’
Tap & Die set 42 PC (W/case) 5136-00-596-1205 1'W CRAFTMAN
Die set, stamp . 38 PC (W/case) 5110-00-293-1905 4
Screw extractor set 5 PC (W/2 part case) 5120-00-305-2275 1/
' TOTAL 41/

Contract F41689-97-C0509

Modification AOOOZQ

= E-2 Po




. SHELF 4 Mini kit E4351 -1  (tool box) NSL 1’

Mini kit E4351 -4 (tool box) NSL 1’
Dremel tool 13PC (W/case) NSL 1’
Drill, cordless 13 PC (W/case) 5130-01-284-3063 1!
Heat gun NSL 1/
TOTAL 5’
GOVERNMENT QAE: %Mﬁ@‘ DATEM
RAYTHEON AEROSPACE DATESce T’ 9 79

Contract F41689-97-C0509 Modification A00029 . TESE- }f[




SENSOR TOOL BOX E4351-1

NOUN
Tool Box
Lanyard

TRAY 1 Removable tray
Socket, deep
Handle 1/4” drive
Adapter
Bit holder
Apex bit common
Apex bit
Apex bit phillips
Ratchet
Bit holder
Extension
Breaker bar
Universal
Extension
Socket
Socket
Socket, 12 point
Socket
Socket, 12 point
Socket
Socket
Socket
Socket, 12 point
Socket, 12 point
Socket, 12 point
Allen wrench set
Allen wrench set
Wrench, open end

“Solder aid
Ruler

* Wrench adjustable

TRAY 2  Removable tray
Screwdriver, phillips #1
Screwdriver, phillips #2
Screwdriver, phillips #1

‘Screwdriver, phillips #2
Screwdriver, phillips #3
Screwdriver, common
Screwdriver, common
Screwdriver, common
Screwdriver, common
Screwdriver, common
Screwdriver, common

Contract F41689-97-C0509

3/8” x 9/16™.

1/4” to 3/8”
1/4” drive
#7

#5

#4

1/4” drive
3/8” drive
1/4” x 67
1/4” drive
1/4” drive
1/4” x 27
1/4” x 3/16”
1/4” x 5/16

“1/4” x 3/8”

1/4” x 1/47

1/4” x 5/16”
1/4” x 3/8”

1/4” x 7/32”
1/4” x 9/32”
1/4” x 7/16”
1/4” x 11/32”

NSN
5140-00-315-2747
NSL

NSL
5120-00-239-0017
NSL
5120-00-227-8095
5120-00-596-8508
NSL

NSL
5130-00-240-5251
5120-00-221-1418
5120-00-935-8508
5120-00-243-7325
NSL
5120-00-243-1686
5120-00-227-8105
5120-00-236-2262
5120-00-232-5703
5120-00-242-3352
5120-00-236-2264
5120-00-235-5878
5120-00-935-7489
5120-00-236-2263
5120-01-335-0936
5120-00-235-5869
5120-00-242-3351

1/4” x 1/27 5120-00-935-7491
11 PC Wcase  5120-00-752-9636
9PC Wicase  5120-00-419-5698
9/16” 5120-01-335-1194
NSL
6” 5210-00-273-1965
6” 5120-00-278-0340
1” 5120-01-335-6880
112~ 5120-01-335-6884
3” 5120-01-335-6882
47 5120-00-234-8913
6" 5120-01-335-6890
8 5120-00-555-2063
6" 5120-01-335-8568
4” with clips 5120-00-243-3296
11727 5120-00-235-8531
1" 5120-00-222-8866
3” 5120-00-720-4969
Modification A00029

17/08/99

1/W PROTO

TOTAL 32 ~

1~
17
11
1/
1/
1/
17
1/
1/
17
1/
1r

TOTAL 12 “




TRAY 3 Removable tray

Wire strippers
Screwdriver, jewelers
Screwdriver, jewelers
Screwdriver, jewelers
Screwdriver, jewelers
Screwdriver, jewelers
Screwdriver, jewelers
Sliding Tee
Tweezers, straight tip
Tweezers, curved tip
Chisel

Knife

Inspection mirror
Flashlight

BOTTOM Pliers, straight nose

Pliers, needle nose with cutters

Nippers, end cut
Pliers, diagonal cut
Pliers, round

Pliers, locking grip
Pliers, slip joint
Pliers, bent slip joint
Lock with key

GOVERNMENT QAE:

RAYTHEON AEROSPACE:

Contract F41689-97-C0509

NSL
5120-00-278-2423
025 NSL
.040 . NSL
055 NSL
.070 -~ NSL
.080 NSL
100 NSL

1/4” x 47 5120-00-221-7966
5120-00-542-2348
5120-00-565-3000
4” 5110-00-234-1927
5110-00-240-5944
5120-01-313-4096
6230-00-264-8261

5120-00-240-6213
5120-00-184-9403
5120-00-542-4852
5110-00-239-8253
5120-00-239-8252
5120-00-494-1910
5120-00-223-7397
5120-01-334-8057
NSL

TOTAL Y -

Modification AOOOZQ

'\—R:— DATE:L@;@ZLA,N
é’/-_ DATE: |7 Sep 79

TE-5£- 3 r}




. Aug. 17,99
AVIONICS TOOL BOX E4610-3

NOUN QTY ITEMNO
"ROUND SHANK SCREW 1/8 X 4 1/4™ PN R-181" 1 51
. "ROUND SHANK SCREW 3/16X 7 5/8™ PN R-3164" 1’ 52
"ROUND SHANK SCREW 3/16X 9 5/8""PN R-3166" 1 53
"ROUND SHANK SCREW 3/32X 5 1/4™ PN R-3323" ¥/ 54
"ROUND SHANK SCREW 5/32X 7 5/8™ PN R-5325" 1 55
"SQU SHANK SCREW 3/8™ X 12 1/2™ PN S-388" 1 56
"SQU SHANK SCREW 3/16™ X 2 3/4™ PN $-3161" 1 57
"SQU SHANK SCREW 5/16™ X 3 1/4™ PN S-5161" 1 58 -
"SQU SHANK SCREW 5/16X 10 1/2" PN S-5166" 1 59
"SCREW PHIL #0, 1/8X 4 5/8™ PN XST-100" - 1 60
"SCREW PHIL #1, 3/16™ X 6 5/8™ PN XST-101" 1/ 61
"SCREW, PHIL #1, 3/16™ X3 7/16™ PN SX-101" 1 62
"SCREW, PHIL #2 1/4 X 8 1/8™ PN XST-102" % 63
"SCREW, HEX SOCKET, SIZE 0.028 PN P-18" 1 64
"SCREW, HEX SOCKET, SIZE 0.035 PN P-19" A 65
"NUTDRIVER, HOLLOW 3/16™ PN HS-6" 1 66
"NUTDRIVER, HOLLOW 1/4™ PN HS-8" 1/ 67
"NUTDRIVER, HOLLOW 5/16™ PN HS-10" 1/ 68
"NUTDRIVER, HOLLOW 11/32"" PN HS-11" 1/ 69
"NUTDRIVER, HOLLOW 3/8" PN HS-12" 17 70
"NUTDRIVER, HOLLOW. 7/16™ PN HS-14" 1 71
"NUTDRIVER, HOLLOW 1/2" PN HS-16" 1- 72
"NUTDRIVER, HOLLOW 9/16™ PN HS-18" IRE 73
"NUTDRIVER, MAGNETIZED 5/16™ PN 10-M" 1r 74
. "NUTDRIVER, MAGNETIZED 1/4™ PN 8-M" 1/ 75
"NUTDRIVER, MIDGET 3/32" PN P-3" 1/ 76
"NUTDRIVER, MIDGET 1/8™ PN P-4" 1/ 77
"NUTDRIVER, MIDGET 5/32™ PN P-5" 1 78
"NUTDRIVER, MIDGET 3/16™ PN P-6" 1 79
"NUTDRIVER, MIDGET 7/32" PN P-7" 1/ 80
"NUTDRIVER, MIDGET 1/4™ PN P-8" - 1/ 81
"NUTDRIVER, MIDGET 9/32" PN P-9" 1/ 82
"NUTDRIVER, MIDGET 5/16™ PN P-10" S 83
"NUTDRIVER, MIDGET 11/32™ PN P-11" 1 84
"NUTDRIVER, MIDGET 3/8"" PN P-12" 17 85
"HANDLE, TORQUE AMPLIFIER PN TA-2" 1 86
"CASE, TOOL" | 1 87
INSPECTION MIRROR _ 1/ .88
FLASHLIGHT 1/ 89
CARD PULLER | T 90
CARD PULLER (Wire) 1 91
ESD SERVICE KIT (4 PCS) | 1 92
T-HANDLE EXTRACTION TOOL 1/ 93
T-HANDLE SCREW TYPE EXTRACTION TOOL 1/ 94
LOCK & KEY . 1/ 95

- * TIE-DOWN, GABLE 4 | 1/ %6
@ o~ g% 70
RAYTHEON RéP pALE M % pATE /¢ L5 A
' 2

Contract F41689-97-C0509 Modification A00029 ' 1E-5£- 2 Y



SENSOR TOOL BOX E4351-4

TOP

BOTTOM

NOUN
Tool Box
Lanyard

Tray

Spanner wrench

Tube wrench

Low pressure gauge

High pressure gauge

6 in Common screwdriver
Mini Mag flashlight w/IR filter
6 in valve extension

1 in valve extension
NVG purge adapter

3/8 to 1/8 hose adapter
Male to male hose adapter
Purge adapter PN 19200
Shrader valve fitting
Lock with key

Nitrogen gauge

Shutoff valve w/hose

Purge kit consisting of
Hand pump 1
Hoses 3

GOVERNMNET QAE:

Contract F41689-97-C0509

NSN
5140-00-473-6260
NSL

NSL
5120-00-137-9166
5120-01-170-5088
NSL
NSL
5120-00-060-2004
6241-01-275-8080
NSL
NSL
5855-01-151-4211
NSL
NSL

5855-01-125-1331

NSL

4931-00-065-1110
4910-01-026-4094

NSL

~ NSL

17/08/99

QTY
1 e
1/
TOTAL2 7

1/
2/
1/
1/
1/
1/
2/
1/
1/
1/
1/
1/
3/
1—/
l/
TOTAL 19 7

1-

1/
1/

TOTAL 3 7

)é K:’DATE: MJ«—? 7

Modification AOOOZQ

" RAYTHEON AEROSPACE7 7/ %'/  pATE: /1 See] 74

=K 2L



CTK E4515

WORKCENTER

9/15/99

M - NOUN T QTY | DRAWER | TOOLBOX
1 TOOL, ALIGNMENT 31PCS W/BAG 32PCS TOTAL 1 1 E4515 ESS LAB
2 Cable Tie Tool 1 1 E4515 ESS LAB
3 De-solder tool 1 1 E4515 ESS LAB
Rule, Machinist 1 1 E4515 ESS LAB
Scribe, Machinist 7-1/2" 1 1 E4515 ESS LAB
Solder Seizer, curved 5-1/2" 1 1 E4515 ESS LAB
7 Solder Seizer, Straight 9" 1 1 E4515 ESS LAB
8 Solder Seizer, Straight 5-1/2" 1 1 E4515 ESS LAB
9 Tape Measure 1 1 E4515 ESS LAB
10 Treezers, Curved 4-1/2" 1 1 Ed515 ESS LAB
1 Treezers, Straight 4" 1 1 E4515 ESS LAB
12 Wrench, Adjustable 12" 1 1 E4515 ESS LAB
13 Wrench, Adjustable 8" 1 1 E4515 ESS LAB =
14 WRENCH, SMA 5/16" 1 1 E4515 ESS LAB
15 Wrench, Openend 13/64x15/64" 1 1 E4515 ESS LAB
16 WRENCH, OPENEND 7/16 X 1/2" 1 1 Ed4515 ESS LAB
17 Wrench, Openend 9/16x1/2" 1 1 E4515 ESS LAB
18 Wrench, Openend 9/16x5/8" 1 1 E4515 ESS LAB
19 Wrench, Openend 13/16x3/4" [ 1 1 E4515 ESS LAB
20 Wrench, Openend, Offset 7/32" E 1 E4515 ESS LAB
21 Wrench, Torque W/2 heads 1 R E4515 ESS LAB
22 Bit, #1 Pozidrive . 1 2 E4515 ESS LAB
23 Bit, #2 Pozidrive 1 2 E45615 ESS LAB
24 Burnishing Tool W/8 blades 1 2 E4515 ESS LAB
25 STONE, CARBERUNDUM W/POUCH 2 ITEMS 1 2 E4515 ESS LAB
26 _|Center Punch . |1 2 E4515 ESS LAB
27 File Set, Jewelers, 12 pieces +2 piece case |1 2 E4515 ESS LAB
28 File, 1/2 round bastard K 2 E4515 ESS LAB
Handle, File 1 2 E4515 ESS LAB
‘ Handle, Pozidrive Bit 1 2 E4515 ESS LAB
Hex Ball Driver, 8mm 1 2 E4515 ESS LAB
32 Inspection Mirror, 7-1/2" b1 2 E4515 ESS LAB
33 WRENCH, SET JEWELERS 6PCS W/1 PCCASE 1 2 E4515 | ESS LAB
34 Jewelers Screwdriver Set, 7 pieces 1 2 E4515 | ESS LAB
35 Knife, Craftrnan w/6 blades EXACTO 1 2 E4515 | ESS LAB
36 Knife,Retractable Blade 1 2 E4515 |  ESSLAB
37 Lamp Extractor” 1 "2 | E4515 ESS LAB
38 Magnifying Glass, 10x 1 2 | Ed4515 ESS LAB
39 Magnifying Glass, 4" 1 2 | E4515 ESS LAB
40 Magnifying Glass, 5x-20x 1 2 E4515 ESS LAB
41 Magnifying Glass,3x 1 2 E4515 ESS LAB
42 Miniature Nut Driver Set, 5 pieces WPOUCH=6 PCS | 1 2 E4515 ESS LAB
43 Pin Extraction Tool DA 2 i E4515 ESS LAB
44 Screwdriver, #3 Phillips 6" 1 2 i E4515 ESS LAB
45 Screwdriver, Common 8x3/8" 1 2 i E4515 ESS LAB
46 Screwdriver, Common W/holder 6x3/16" 1 2 E4515 ESS LAB
47 Screwdriver, Pozidrive #2 1 2 E4515 ESS LAB
48 Screwstarter, Common 8" 1 2 E4515 ESS LAB
49 Soldering Aid 1 2 ! E4515 ESS LAB
50 Tap Handle 1 2 E4515 ESS LAB
51 Chassis Punch 5/8" 1 3 E4515 |  ESSLAB
52 Crimping Pliers 1 3 E4515 | ESS LAB
53 Culfters, diagonal 7-1/2" 1 3 E4515 ESS LAB
' Cutters, Flush 4" 1 3 { E4515 " ESS LAB
&
LEGEND:
A=ADDED ()
T =TURN-Q®dnkract F41689-97-C0509 Modiﬂgatio? A00029 TE-5E ; P 6
age : . .




CTK E4515

¥/15/99

ITEM NO

(v Foloc ol 6 L5027,

LEGEND:
A= ADDED ( ) Ww
T =TURN-WBdniract F41689-97-C0509

Modification A00029
Page 2 :

NOUN QTY | DRAWER | TOOLBOX| WORKCENTER
55 Pliers, Channel Lock 9-3/4" 1 3 E4515 ESS LAB
56 Pliers, Common 6" 1 3 E4515 ESS LAB
57 Pliers, Connector 9-1/2" 1 3 | E4515 ESS LAB
5 Pliers, Curved Needlenose 6" 1 3 E4515 ESS LAB
Pliers, Flathead 4-1/2" 1 3 E4515 ESS LAB
Pliers, Jewelers 4-1/2" 1 3 E4515 ESS LAB
61 | Pliers, Linesman 6-1/2" 1 3 E4515 ESS LAB
62 Pliers, Needlenose 4-1/2" 1 3 E4515 ESS LAB
63 Pliers, Rroundnose 4-1/2" 1 3 | E4515 ESS LAB
64 Pliers, Strain Relief 1 3 I Eas15 ESS LAB
65 Pliers, Truark External 1-1-2 1 3 | E4515 ESS LAB
66 Pliers, Truark Internal  2-3-1 1 3 E4515 ESS LAB
67 Pliers, Vice-grip 7-1/2" 1 3 E4515 ESS LAB e
68 Tin Snips 1 3 E4515 ESS LAB
69 Wire Stripper 1 3 E4515 ESS LAB
70 Allen Wrench Set 12 pieces 1 4 £4515 ESS LAB
71 Crowbar 1 4 E4515 ESS LAB
72 Hammer, Ball Peen 160z 1 4 E4515 ESS LAB
73 Hammer, Ball Peen 8oz 1 4 E4515 ESS LAB
74 Mechanical Fingers 1 4 E4515 ESS LAB
75 Pin Punch Set, 10 pieces 1 4 E4515 ESS LAB
76 Pliers, 3" jaw, Vice-grip 7-1/2" 1 4 E4515 ESS LAB -
77 Speed Handle, 1/4" drive 1 4 t E4515 ESS LAB
78 Spline Wrench Set , 9pieces 1 4 E4515 ESS LAB
79 VICE, W/2 JAW INSERTS 3PCS TOTAL 1 4 E4515 ESS LAB
80 Wrench Set, Ignition 12 pieces 1 4 E4515 ESS LAB
81 Bits & Taps,19 ea 1| 5 E4515 ESS LAB
82 Drill Index Set,29 pieces +box, 30 PCS TOTAL 1 5 E4515 ESS LAB
Drill Index Set, 60 pieces +box, 61 ITEMS TOTAL 1 5 E4515 ESS LAB
Electric Drill 3/8", W/KEY 1 5 E4515 ESS LAB
Power Screwdriver, W/CHARGER, 2 BATTERIES, 2K | 1 5 E4515 ESS LAB
86 Screw Extractor Set 7 pieces E 5 E4515 ESS LAB
87 Soldering Gun Lo 5 E4515 ESS LAB
88 Engraver, Electric 1 6 i E4515 ESS LAB
89 File Card 1 6 E4515 ESS LAB
90 Flashlight 1 6 E4515 ESS LAB
91 " |Hacksaw, W/BLADE 2 ITEMS 1 6 E4515 ESS LAB
92 Magnetic Arm 1 6 E4515 ESS LAB
93 STONE, SHARPENING W/2 PC CASE, 3 ITEMS TOTA| 1 6 E4515 ESS LAB
94 Wire Brush * 1 6 E4515 ESS LAB
95 Alignment set 13 pieces 1 7 E4515 ESS LAB
96 WRENCH SET, ALLEN 12 PCS 1 7 E4515 ESS LAB
97 Apex Driver Set 5 pieces 1 7 E4515 ESS LAB
98 Ball Driver Set 12 pieces 1] 7 E4515 ESS LAB
99 Metric Nut Driver Set 10 pieces + stand, 11 PCSTOTA| 1| 7 E4515 ESS LAB
100 Socket Set, 1/4" drive,26 pieces L1 7 E4515 ESS LAB
101 Weller Mini-shop Tool Set, 22 pieces + cutoff disks i1 6 E4515 ESS LAB
102 Wrench Set, Combination 13 pieces ' T 7 E4515 ESS LAB
103 Wrench Set, Metric 7 pieces | 7 I E4515 ESS LAB
104 PLIERS,TRU ARC 2-3-3 INT 1] 3 | E4515 ESS LAB
105 | THERMISTER TOOL KIT 4 PC 1] 7 | E4515 ESS LAB
106 SCREWDRIVER, TORX T10 BRI 2 E4515 ESSLAB |
107 SCREWDRIVER, TORX T15 1 2 E4515 ESS LAB
: SCREWDRIVER, TORX T20 1 2 E4515 ESS LAB
‘ [ TOOLCHEST, ROLLAROUND W/KEY K E4515 ESS LAB

TE-SE - 2 P’




82MXS/MAY 4515-1 9/15/99

ITEM NO NOUN QTY | DRAWER| 4515-1 | ESS LAB
1 CUTTERS, DIAGONAL 4 3/4" 1 4515-1 | ESS LAB
2 FLASHLIGHT 1 4515-1 | ESS LAB
3 INSPECTION MIRROR 8-1/2" 1 4515-1 { ESS LAB
4 PLIERS, FLUSHCUT 4-3/4" 1 4515-1 { ESS LAB
5 PLIERS, NEEDLENOSE 6-1/2" 1 4515-1 | ESS LAB
6 POCKET KNIFE 1 4515-1 | ESS LAB
7 SCREWDRIVER, COMMON 3/16 X 5" 1 4515-1 | ESS LAB
8 SCREWDRIVER, COMMON 3/8 X 8" 1 45151 |ESSLAB|
9 SCREWDRIVER, JEWELERS 1 4515-1 | ESS LAB
10 SCREWDRIVER, PHILLIPS W/STARTER#1 X 3" | 1 4515-1 | ESS LAB
11 SCREWDRIVER, PHILLIPS #2 X 4" 1 4515-1 | ESS LAB
12 SCRIBE, MACHINISTS 1 4515-1 | ESS LAB
13 SOLDER SEIZER, CURVED 5-1/4" 1 4515-1 | ESS LAB
14 TOOL BAG 1 4515-1 | ESS LAB
15 TUNING TOOL 1 4515-1 | ESS LAB
18 TUNING TOOL MODIFIED 1 4515-1 | ESS LAB
17 TWEEZERS, CURVED 4-1/2" 1 4515-1 | ESS LAB
18 WRENCH SET, OPENEND 9 PCS 1 4515-1 | ESS LAB
19

oot oA

(& L7

(Zoboer

Contract F41689-97-C0509

Page 1
Modification AOOOZQ

TE5" & R &ﬁ




E4515-2

9/15/99

ITEMNO | A/D NOUN QTY | DRAWERNO | TOOLBOX] WORKCENTER
1 SCREWDRIVER, COMMON 1/4" BLADE 99-250 1 E4515-2 ESS LAB
2 SCREWDRIVER, COMMON 3/16" BLADE 99-8 1 E4515-2 ESS LAB
3 SCREWDRIVER, COMMON 1/8" BLADE 99-125 1 E4515-2 ESS LAB
4 CENTER PUNCH 3/32" 1 E4515-2 ESS LAB
5 PUNCH 1/16" 1 E4515-2 ESS LAB
6 PUNCH 3/16" [ E4515-2 ESS LAB
7 TOOL, ALIGNMENT 5" 1 E4515-2 ESS LAB
8 TOOL, ALIGNMENT 6" 1 E45152 | ESSLAB
9 PLIERS, SEIZERS STRAIGHT NOSE 1 E4515-2 ESS LAB

10 PLIERS, NEEDLE NOSE W/SIDE CUTTERS SN55 1 E4515-2 ESS LAB
1 PLIERS, DIAGONAL 4" 1! E4515-2 ESSLAB |~
12 PLIERS, SHORT NEEDLE NOSE 4 1/2" 1 E4515-2 ESS LAB
13 WRENCH, SPLINE .048" 99-61 1 E4515-2 ESS LAB
14 WRENCH, SPLINE .060" 99-62 1 E4515-2 ESS LAB
15 WRENCH, SPLINE .069" 99-63 1 E4515-2 1 ESS LAB
16 WRENCH, SPLINE .072" 99-64 1 E4515-2 ESS LAB
17 WRENCH, SPLINE .076" 99-65 1 E4515-2 ESS LAB
18 WRENCH, SPLINE .096" 99-66 1 E45152 |  ESS LAB
19 WRENCH, SPLINE 111" 99-67 1. E4515-2 | ESS LAB
20 WRENCH, SPLINE .145" 99-68 1 E4515-2 ESS LAB
21 WRENCH, SPLINE .183" 99-69 1 E4515-2 ESS LAB
22 EXTENSION, 10" 99X-10 1 E4515-2 | ESSLAB
23 SCREWDRIVER, COMMON 4 1/4" W/ 1/4" BLADE R-144 1 E4515-2 ESS LAB
24 SCREWDRIVER, COMMON 4 1/4" W/3/16" BLADE R-3164 1 E4515-2 ESS LAB
25 SCREWDRIVER, COMMON 6" W/ 5/16" BLADE R-5166 1 E4515-2 ESS LAB
26 SCREWDRIVER, COMMON 8" W/ 1/8" BLADE R-188 1 E4515-2 ESS LAB
27 SCREWDRIVER, PHILLIPS #1 3" W/SCREWHOLDER 261-3 1 E4515-2 | ESS LAB
28 SCREWDRIVER, COMMON 4" W/1/8" BLADE R-5324 1 E4515-2 ESS LAB
29 SCREWDRIVER, PHILLIPS #2 W/1 1/4" BLADE SX-102 1 E4515-2 ESS LAB
30. SCREWDRIVER, COMMON 2" W/1/8" BLADE R-3322 1 E4515-2 ESS LAB
31 EXTRACTOR, IC 6980 1 E4515-2 ESS LAB
32 SCREWDRIVER, PHILLIPS #0 2" X100 1 E4515-2 ESS LAB
33 HANDLE, SCREWDRIVER 99-1 1 E4515-2 ESS LAB
34 SCREWDRIVER, PHILLIPS #1 1 3/8" SX101 1 E4515-2 ESS LAB
35 KNIFE, POCKET S-4 1 E4515-2 ESS LAB
36 PLIERS, CHANNEL LOCK 5" 50CG I E4515-2 ESS LAB
37 HANDLE, TEE 99-4 1 E4515-2 ESS LAB
38 STRIPPER, WIRE WS150 1 E4515-2 ESS LAB
39 SCISSORS 5" 2100-5 1 E4515-2 ESS LAB
40 CALIPER 6" 729 1 E4515-2 ESS LAB
41 TWEEZERS, ANGLED 6 1/4" 3 1 E4515-2 ESS LAB
42 SCREWDRIVER, JEWELERS COMMON 1 E4515-2 ESS LAB
43 SPRING HOOKS 2 E4515-2 ESS LAB
44 PLIERS, VISE GRIP 7 1/2"L7C 1 E4515-2 ESS LAB
45 FUSE PULLER 5" 34-001 1 - E4515-2 ESS LAB
46 DRILL, HAND 90 1 E4515-2 ESS LAB
47 GAUGE, FEELER K54 1 E4515-2 ESS LAB
48 PLIERS, CHANNEL LOCK 9 1/2" HL110P K E4515-2 ESS LAB
49 CONTINUITY TESTER 1 E4515-2 ESS LAB
50 WRENCH, ADJUSTABLE 4" 50 1 E4515-2 ESS LAB
52 FILE, ROUND 1 £4515-2 ESS LAB
53 FILE, TRIANGULAR W/HANDLE 1 E4515-2 | ESS LAB
54 FILE, FLAT 1 E4515-2 ESS LAB
55 MIRROR, INSPECTION 7 1/2" 1 E4515-2 ESS LAB
56 SCREWDRIVER, COMMON W/STARTER 1736 1 E4515-2 ESS LAB
57 TWEEZERS, STRAIGHT 4 3/4" 1 E4515-2 ESS LAB
58 WRENCH, ADJUSTABLE 8" 1 E4515-2 ESS LAB
59 AWL K E4515-2 ESS LAB
60 SOLDERING IRON 145 K E4515-2 ESS LAB
61 FLASHLIGHT [ 1 E4515-2 ESS LAB
%

Contract F41689-97-C0509

Page 1

Maodification AOOOZQ

TESE. £« 2




E4516-2 9/15/99

62 | HAMMER, BALLPEEN 4 OZ PF4 1 E£4515-2 ESS LAB
63 ' SCREWDRIVER, COMMON OFFSET 1 E4515-2 ESS LAB
64 SCREWDRIVER, PHILLIPS #2 W/5" BLADE 1 E4515-2 ESS LAB
65 BRUSH, WIRE 11488 1 E4515-2 ESS LAB
66 TOOL, DESOLDERING DS340 1 E4515-2 ESS LAB
68 PLIERS, SNAP RING SET 18 PCS W/CASE 1 E4515-2 ESS LAB
69 SCREWDRIVER SET, HEX TYPE 11 PCS W/2 PC CASE 99-PS| 1 E4515-2 ESS LAB
71 EXTENDER, IC MJ-026 1 E4515-2 ESS LAB
73 CLEANER, CONTACT 5 PCS W/CASE 1 E4515-2 ESS LAB
75 DISPENSER SOLDER W/SOLDER 1 E4515-2 ESS LAB
76 GLASS, MAGNIFYING 5X ) . 1 E4515-2 ESS LAB
77 NUT DRIVER SET 10 DRIVERS W/CASE HS-6-18 B E4515-2 ESSLAB #
78 SOCKET SET 1/4" DRIVE 13 PCS W/CASE B-80204 [ E4515.2 ESS LAB
79 PLASTIC CASE FOR ITEMS 71,73,75,&76 . -1 E4515-2 ESS LAB
- 80 TOOL BOX W/REMOVEABLE TOP & CENTER TRAY W/KEY 1 1 E4515-2 ESS LAB
81 VICE WVACUUM TYPE BASE 1 E£4515-2 ESS LAB

@ < v C LTS

Page 2 )
Contract F41689-97-C0509 Modification A00029 TEfg- 290



AVIONICS TOOL BOX E4610

DRAWER NO NOUN
TOP MICROMETER, 8 pc w/case
TOP FLASHLIGHTS

02
02
02
02

03
03
03
03
03

04
04
04
04
04
04

- 04

04
04

05
05
05
05
05
05
05
05
05
05

Contract F41 689-97-C0509. ‘

ALLEN T-HANDLE 1/4
ALLEN T-HANDLE 7/32
ALLEN T-HANDLE 5/32
ALLEN T-HANDLE 1/8

ALLEN T-HANDLE 3/8

ALLEN T-HANDLE 5/16

GAUGE, FEELER STANDARD P/N FG-31
GAUGE, FEELER, METRIC

HEX KEY, L-SHAPED SPLINE 12 pc w/2pc case

HEX KEY, L-SHAPED 7/16
HEX KEY, L-SHAPED 3/8
HEX KEY, L-SHAPED 3/4
HEX KEY, L-SHAPED 5/8
HEX KEY, L-SHAPED 9/16
HEX KEY, L-SHAPED 1/2
HEX KEY, L-SHAPED 5/16
HEX KEY, L-SHAPED 7/32
HEX KEY, L-SHAPED 1/4

SCREWDRIVER COMMON 3/8 X 8
SCREWDRIVER, COMMON 3/8 X 6
SCREWDRIVER, COMMON 1/4 X 1 1/2
SCREWDRIVER, COMMON 1/4 X 10
SCREWDRIVER, COMMON 1/4 X 3 1/2
SCREWDRIVER, COMMON 1/4 X 5 1/2
SCREWDRIVER, COMMON 1/4 X 8
SCREWDRIVER, COMMON 1/8 X 1 1/2
SCREWDRIVER, COMMON 1/8 X 1 1/2
SCGREWDRIVER, COMMON 1/8 X2 1/2
SCREWDRIVER, COMMON 1/8 X 5
SCREWDRIVER, COMMON OFFSET
SCREWDRIVER, CMN W/SCREW HOLDER 1/8X6
SCREWSTARTER, COMMON 8
SCREWSTARTER, COMMON 7 1/2

- SCREWDRIVER, PHILLIPS #1 3/16 X 1

SCREWDRIVER, PHILLIPS #1 3/16 X 3
SCREWDRIVER, PHILLIPS #1 3/16 X3 1/2
SCREWDRIVER, PHILLIPS #2 1/4 X 8
SCREWDRIVER, PHILLIPS #2 1/4 X 4
SCREWDRIVER, PHILLIPS #2 1/4 X 1 1/2
SCREWDRIVER, PHILLIPS OFFSET
SCREWDRIVER, TORQUE TIP #2
SCREWDRIVER, TORQUE TIP #4
SCREWDRIVER, TORQUE TIP #6

1
Modification A00029

QTyY

CoOoONDODO A WHN =

1
2

RWN =

W=

OCoONOO AW =

NDMPOMNNNMNN = e e ek omd ok b b =d
NMBON =20 O~NITARLWLWON=O

Aug. 17,99
ITEMNO

=& <29/



~ AVIONICS TOOL BOX E4610

.07

05 SCREWDRIVER, TORQUE TIP #8

05 SCREWDRIVER, TORQUE TIP #10

05 SCREWDRIVER, JEWELERS 7pc w/case
06 SCREWDRIVER, TORX T-8 3

06 SCREWDRIVER, TORX T-10 3

06 SCREWDRIVER, TORX T-15 3

06 SCREWDRIVER, TORX T-20 3

06 SCREWDRIVER, TORX T-25 4

06 SCREWDRIVER, TORX T-27 4

06 SCREWDRIVER, TORX T-30 4 1/2

06 BRUSH, 1 CAMEL HAIR - :

06 EXTRACTOR TOOL MODEL EX-2

06 EXTRACTOR TOOL MODEL EX-1

06 INSERTION TOOL MODEL MQS-2428
06 INSERTION TOOL MODEL MOS-1416
06 INSERTION TOOL MODEL MOS-40

06 SCREWDRIVER, COMMON MODIFIED 8 X 3/16
07 FILE FLAT 12 1/2

07 FILE, ROUND 12 1/2

FILE, HALF ROUND 12 1/2

07 FILE, FLAT 10 '

07 FILE, FLAT 7 5/8

07 FILE, FLAT 8

07 FILE, HALF ROUND 7 3/4

07 FILE TRI-SQUARE 7 1/2

07 FILE, ROUND 8

07 FILE, SQUARE 71/2

07 FILE, SWISS SET 13 PC W/2PC CASE
07 FILE, HANDLE 5 1/2

07 FILE, HANDLE 5

07 FILE, HANDLE 4 1/4

07 FILE, HANDLE 4
07 CRAFTSMAN KNIFE

07 CRAFTSMAN KNIFE BLADES 7 PC W/2PC CASE
08 PLIERS, RETAINING RING 45 TIP 6

08 PLIERS, ROUNDNOSE 4

08 PLIERS, CURVED NEEDLENOSE 6

08 . PLIERS, DIAGONAL CUT 6

08 PLIERS, NEEDLENQSE 6

08 PLIERS, RETRAINING RING STRAIGHT TIP 6
08 PLIERS, DUCKBILL 6

08 = PLIERS, DUCKBILL 4

08 PLIERS, LONGNOSE 4

08 PLIERS, DIAGIONAL CUT 4 (W)

08 PLIERS, END CUT 4

08 PLIERS, FLUSH CUT 4

08 FORCEPS, STRAIGHT 6

2

Contract F41689-97-C0509 Modification A00029°

1/
1/
W

1/
1/
1/
17/
1/
1/

Aug. 17, 99

26
27
28

OCONDDO AWM=

©UNOUIEAWN =

—_ ek
WN =0

TE 2%




AVIONICS TOOL BOX E4610

09

09

- 10

08 HEMOSTAT, STRAIGHT 6
08 SCISSORS 5
08 PLIERS, SLIP-JOINT 6
08 PLIERS, SLIP-JOINT 8
08 PLIERS, ADJUSTABLE-JOINT 8
08  PLIERS, VISE-GRIP P/N 10WR
08 F’LlERS, VISE-GRIP P/N 7WR .
08 PLIERS, ELECT CONNECTOR 9 1/2
08 PLIERS, VISE-GRIP, NEEDLENOSE
09 SCREWDRIVER, BALL ALLEN 5/16
09 SCREWDRIVER, BALL-ALLEN 1/4 -
09 SCREWDRIVER, BALL-ALLEN 7/32
09 SCREWDRIVER, BALL-ALLEN 3/16
09 SCREWDRIVER, BALL ALLEN 5/32
09 SCREWDRIVER, BALL-ALLEN 9/64 (W)
09 SCREWDRIVER, BALL-ALLEN 1/8
09 SCREWDRIVER, BALL-ALLEN 7/64 (W)
09 SCREWDRIVER, BALL-ALLEN 3/32
09 SCREWDRIVER, BALL-ALLEN 5/64
09 SCREWDRIVER, BALL-ALLEN 1/16
. 09 SCREWDRIVER, BALL-ALLEN .050
09 HEX-KEY L-SHAPED 11PC W/2PC CASE
09 INSPECTION MIRROR, ROUND
09 INSPECTION MIRROR, OVAL
09 FLASHLIGHT AA
MAGNIFYING GLASS
09 TWEEZER
09 WIRE GAUGE P/N PEC 5056
09 HEX-KEY L-SHAPED 5MM
09 TAPE MEASURER 10' PC10
09 SCREW PITCH GAGE
ALIGNMENT TOOL
09 ALIGNMENT TOOL
09 ALIGNMENT TOOL
09 . ALIGNMENT TOOL
09 ALIGNMENT TOOL
09 ALIGNMENT TOOL
09 ALIGNMENT TOOL
09 ALIGNMENT TOOL
09 ALIGNMENT TOOL
09 ALIGNMENT TOOL
09 ALIGNMENT TOOL
09 ALIGNMENT TOOL
09 ALIGNMENT TOOL
09 HEX KEY, L SHAPED BALL-ALLEN 9 X 64
10 WRENCH COMBINATION 1 1/8
10 WRENCH, COMBINATION 1
WRENCH, COMBINATION 15/16
. 3
Contract F41689-97-C0509 Modification A00029

B R W N e
N N

b ek b —h
~ o~ ~ -

Aug. 17, 99

14
15
16
.17
. 18
19
20
21
22

ooNOOp~ON =

— —
- O

WWMNNMPNONONPPDNONMNN = = b ed b =

WN =

=€-293




AVIONICS TOOL BOX E4610

10
10
10
10
10
10
10
10
10
10
10
10

10

10
10
10
10
10
10
10
10

. 10

10
10
10
10
10
10
10
10
10
10
10
10

11
11
11
11
11
11
11
11
11
11
11
11
11
11
11

Contract F41689-97-C0509

WRENCH, COMBINATION 7/8
WRENCH, COMBINATION 13/16

. WRENCH, COMBINATION 3/4

WRENCH, COMBINATION 11/16
WRENCH, COMBINATION 5/8
WRENCH, COMBINATION 9/16
WRENCH, COMBINATION 1/2
WRENCH, COMBINATION 7/16
WRENCH, COMBINATION 3/8
WRENCH, COMBINATION 5/16
WRENCH, FLARE-NUT 3/4
WRENCH, FLARE-NUT 11/16
WRENCH, FLARE-NUT 5/8
WRENCH, FLARE-NUT 9/16
WRENCH, FLARE-NUT 1/2
WRENCH, FLARE-NUT 7/16
WRENCH, FLARE-NUT 3/8

WRENCH, B-1B LEVELER(33D7-3-256-1)
WRENCH, OPEN END 3/16 X 3/16
WRENCH, OPEN END 15/64 X 15/64

WRENCH, OPEN END 1/4 X 7/32
WRENCH, OPEN END 7/32 X 1/4

WRENCH, OPEN END 13/64 X 15/64
WRENCH, OPEN END 15/64 X 13/64
WRENCH, OPEN END 9/32 X 5/16
WRENCH, OPEN END 5/16 X 9/32
WRENCH, OPEN END 11/32 X 3/8
WRENCH, OPEN END 3/8 X 11/32

WRENCH, OPEN END 3/8 X 7/16

WRENCH, OPEN END 7/16 X 7/16
WRENCH, OPEN END 7/32 X 7/32
WRENCH, OPEN END 11/32 X 3/8

WRENCH, OPEN END 1/2 X 7/16
WRENCH, OPEN END 15/16 X 1

SF"EED HANDLE 3/8 DRIVE
SPEED HANDLE 1/4 DRIVE
RATCHET 5 1/4 DRIVE

WRENCH HANDLE, HINGED SOCKET 5 1/2 1/4D

EXTENSION 6 1/4 DRIVE (W)
EXTENSION 6 1/4 DRIVE FLEX
HANDLE, SPIN-TYPE 1/4 DRIVE
EXTENSION 2 1/4 DRIVE
RATCHET 8 3/8 DRIVE

WRENCH, HANDLE, HINGED SOCKET 8 3/8DR

EXTENSION 8 3/8 DRIVE
EXTENSION 6 3/8 DRIVE
EXTENSION 3 3/8 DRIVE
WRENCH, CROWSFOOT 15/16

WRENCH, CROWSFOOT 3/4 (W)

Modification AOOOZQ

Aug. 17,99

ODoO~NOOONMAWN =

—_ ek el ok
NPpWN=O

TE-SE - 29’




AVIONICS TOOL BOX E4610

11
11
11
11
11
11
11
11
11
1
11
1
11
11
11
11
11
11
11
11
11

.M

11
11
11
11
11
11
11
11
11
11
11
11
11
11
11
11
11
11

11

11
11
11
11
11
11
11

12

Contract F41689-97-C0509

WRENCH, CROWSFOOT 11/16
WRENCH, CROWSFOOT 5/8 (W)
WRENCH, CROWSFOOT 9/16
WRENCH, CROWSFOOT 1/2 (W)
WRENCH, CROWSFOOT 7/16 (W)
WRENCH, CROWSFOOT 3/8 (W)

BIT, ALLEN 17 PC W/2PC CASE
SOCKET, BIT ATTACHMENT 1/4 DRIVE
SOCKET, BIT ATTACHMENT 3/8 DRIVE
SOCKET, DEEP 1/4 DRIVE 3/16
SOCKET, DEEP 1/4 DRIVE 7/32
SOCKET, DEEP 1/4 DRIVE 1/4
SOCKET, DEEP 1/4 DRIVE 9/32
SOCKET, DEEP 1/4 DRIVE 5/16
SOCKET, DEEP 1/4 DRIVE 11/32
SOCKET, DEEP 1/4 DRIVE 3/8
SOCKET, DEEP 1/4 DRIVE 7/16
SOCKET, DEEP 1/4 DRIVE 1/2
SOCKET, 1/4 DRIVE 3/16

SOCKET, 1/4 DRIVE 7/32

SOCKET, 1/4 DRIVE 1/4

SOCKET, 1/4 DRIVE 9/32

SOCKET, 1/4 DRIVE 5/16

SOCKET, 1/4 DRIVE 11/32

SOCKET, 1/4 DRIVE 3/8

SOCKET, 1/4 DRIVE 7/16

SOCKET, 1/4 DRIVE 1/2

SOCKET, UNIVERSAL 1/4 DRIVE (W)
SOCKET, ADAPTER 1/4 DRIVE TO 3/8 DRIVE
SOCKET, DEEP 3/8 DRIVE 3/4
SOCKET, DEEP 3/8 DRIVE 11/16
SOCKET, DEEP 3/8 DRIVE 5/8
SOCKET, DEEP 3/8 DRIVE 9/16
SOCKET, DEEP 3/8 DRIVE 1/2
SQCKET, DEEP 3/8 DRIVE 7/16
SOCKET, DEEP 3/8 DRIVE 3/8
SOCKET, UNIVERSAL 3/8 DRIVE (W)
SOCKET, 1/2 DRIVE 1 1/8

SOCKET, 1/2 DRIVE 1 1/16

SOCKET, 3/8 DRIVE 3/4

SOCKET, 3/8 DRIVE 11/16

SOCKET, 3/8 DRIVE 5/8

SOCKET, 3/8 DRIVE 9/16

SOCKET, 3/8 DRIVE 1/2 (W)

SOCKET, 3/8 DRIVE 7/16

SOCKET, 3/8 DRIVE 11/32 (W)
WRENCH ADAPTER, 1/4DRX6X5/16 CROWSFOOT
WRENCH ADAPTER, 1/4DRX6X15/64CROWSFOOT

WRENCH, ADJUSTABLE 12

5
Modification AOOOZQ

Aug. 17, 99

16
17
18
19
20
o1
22
23
24
25
26
27
28
29
30
31
32

33
34
35
36
37
3s
39
40
41
42
43
44
45
46

47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63

1

= -290




AVIONICS TOOL BOX E4610 Aug. 17,99

12 WRENCH, ADJUSTABLE 10 17 2
12 WRENCH, ADJUSTABLE 6 (W) 17 3
12 WRENCH, ADJUSTABLE 4 (W) . 17 4
12 WRENCH, ADJUSTABLE 15(W) _ 17 5
12 PLIERS, ADJUSTABLE-JOINT 12 17 6
12 SNIPS, TINNER 8 17 7
12 WRECKING BAR 12 . 17 8
12 WRENGCH HANDLE, HINGED SOCKET 1/2 DRIVE 17 9
12 SCREWDRIVER, BIT HANDLE VACO 70035 17 10 '
12 WRENCH, SPANNER (LOCAL MANUFACTURE) 17 11 -~
12 BRUSH, WIRE , 17 12
12 PLASTIC STRAP INSTALLING TOOL P/N GS2B 17, 13
12 WRENCH, STRAP : 1 14
13 DIE-SET, METAL STAMP 1/16 30PC W/2PC CASE 17 1
13  DIE-SET, METAL STAMP 1/8 11PC W/2PC CASE 1/ 2
13 DIE-SET, METAL STAMP 1/16 11PC W/2PC CASE 17 3
13 HAMMER, CLAW 17 4
13 HAMMER, BALL PEEN 8 OZ 17 5
13 HAMMER, BALL PEEN 4 OZ 1/ 6
13  HAMMER, SOFT-FACE 17 7

13 CHISEL, FLAT5 _ . 17 8
13 PUNCH, PRICK 4 ' 17 9
13 PUNCH, DRIVE-PIN 1/16 1/ 10
13 PUNCH, DRIVE-PIN 3/32 17 - 11
13 PUNCH, DRIVE-PIN 1/8 1/ 12
13 PUNCH, DRIVE-PIN 5/32 1¢ 13
13 PUNCH, DRIVE-PIN 3/16 . 17 14

13 PUNCH, DRIVE-PIN 7/32 17 15
13 PUNCH, DRIVE-PIN 1/4 17 16
13 PUNCH, DRIVE-PIN 5/16 ‘ 1 17
13 PUNCH, DRIVE-PIN 3/8 . E 1/ 18
13  MAGNETIC RETRIEVING TOOL 17 19
13  RULER, 5 METAL , 17 20
13  MECHANICAL FINGER 10 21

13 BRUSH, FILE 2 pieces : 1/ 22
13  RATCHET,TAP - 17 . 23
13 TAP 4-40 ' 17 24
13 TAP 6-32 17 25
13 TAP 10-32 1¢ 26
13 TAP 10-32 1/ o7
14 DRILL BIT SET 61 PCS W/CASE 17 1
14  HACKSAW 1/ 2
14  3/8DRILL _ ‘ 1/ 3
14  FLASHLIGHT 6 VOLT . 87 4
14  METRIC ALLEN WRENCHES 15 PC W/CASE 17 5

TOOL BOX, ROLL-AROUND  Locking W/key 1 -
TOOL BOX, SIX-DRAWER  Locking w/key 17 1

6
Contract F41689-97-C0509 Modification A00029 TE—S‘ - 19 ‘




AVIONICS TOOL BOX E4610 Aug. 17, 99
ALTERNATE LOCATION ,

LOCKER 14 SCREWDRIVER. PHILLIPS #2 34 LONG (LM) 1 7 1
LOCKER 14 ELECTRIC SCREWDRIVER KITS, 19 pc w/case 2 J 2

LOCKER 14 DRE LT%V}KW 20 PIECE W/CASE
QAE REPM& DATE
RAYTHEON REC 7//4/%{0 ,ﬂ /Zﬁ DATE /b LQ‘?S

7 _
Contract F41689-97-C0509 Modification A00029 TE—S‘ - "’




AVIONICS TOOL BOX E4610-1
NOUN

"HANDLE, REGULAR 1 1/16 X 4 1/8 PN 99-1"
"HANDLE, STR RAT 1 3/8 X4 1/2 PN 99-1-R"
"HANDLE, TEE RAT 3 1/2 X 2 5/8 P/N 99-4-R"
"EXTENSION P/N 99-X5 4™
"EXTENSION P/N 99-X10 7"
0.048 BRIST 6 FLUTE SPLINE BIT P/N 99-61

- 0.060 BRIST 6 FLUTE SPLINE BIT P/N 99-62

0.069 BRIST 4 FLUTE SPLINE BIT P/N 99-63

*0.072 BRIST 6 FLUTE SPLINE BIT P/N 99-64

0.076 BRIST 4 FLUTE SPLINE BIT P/N 99-65

0.096 BRIST 6 FLUTE SPLINE BIT P/N 99-66

0.111 BRIST 6 FLUTE SPLINE BIT P/N 99-67
0.145 BRIST 6 FLUTE SPLINE BIT P/N 99-68

0.183 BRIST 6 FLUTE SPLINE BIT P/N 99-69

0.050 ALLEN HEX SCREW BIT P/N 99-20

"ALLEN HEX SCREW BIT 1/16™ P/N 99-21"
"ALLEN HEX SCREW BIT 5/64™ P/N 99-22"
"ALLEN HEX SCREW BIT 3/32™ P/N 99-23"
"ALLEN HEX SCREW BIT 1/8™ P/N 99-24"

"ALLEN HEX SCREW BIT 5/32"" P/N 99-25"
"ALLEN HEX SCREW BIT 3/16™ P/N 99-26"
"ALLEN HEX SCREW BIT 7/64™ P/N 99-764"
"ALLEN HEX SCREW BIT 9/64™ P/N 99-964"
"SLOTTED SCREWDRIVER BLADE 1/8"" PN 99-125"
"SLOTTED SCREWDRIVER BLADE 1/4™ PN 99-250"
"SLOTTED SCREWDRIV BLADE 5/16™" PN 99-312"
"SLOTTED SCREWDRIV BLADE 3/16™" PN 99-811"
NUMBER 0 PHIL SCREWDRIV BLADE PN 99-820
NUMBER 1 PHIL SCREWDRIV BLADE PN 99-821
NUMBER 2 PHIL SCREWDRIV BLADE PN 99-822
"REAMER TIP 1/8™ TO 3/8™ PN 99-38"

"WRENCH, ADJUSTABLE PN 46CG 6"
"PLIERS, MIDGET SLIP JOINT PN 50CG 5™
"PLIERS, LONG NOSE PN 51CG 6"
"PLIERS, UTILITY SERRATED JAWS PN53CG 7"
"PLIERS, MIDGET, DIAGONAL PN 54CG 4™
"PLIERS, NEEDLE NOSE PN57CG 5 1/2™"
"PLIERS, CHAIN NOSE PN 58CG 8"
"PLIERS, DIAGONAL PN 66CG 6" )
"ELECT SNIPS CUSHION GRIP 6 1/2™ P/N 86CG"
WIRE AND CUTTER STRIP ADJ PN 103-5
ELECTRONIC KNIFE P/N K-22 '
"MINI-DRI KIT, 8 PC W/CASE PN M-60"

OFFSET RATCH SCRWDRVR, 6PC W/CASE XL-75
TOOL 4-WAY, SKT HANDLE 4 3/4” 1/4” NUT PN 600
"REV SCREW BLADE, SLOTTED END PN SB-1"
"ROUND SHANK SCREW 1/4 X 8 1/8™ PN R-144"

1

Contract F41689-97-C0509 Modification A00029

QTY

Aug. 1

7,99

ITEMNO

QCONDOOE WM =

TE-sioz ’V




Contract F41689-97-C0509

~ AVIONICS TOOL BOX E4610-1

NOUN

"ROUND SHANK SCREW 1/8. X 6 5/8™ PN R184"
"ROUND SHANK SCREW 1/4 X 10 1/8"™" PN R-146"
"ROUND SHANK SCREW 1/8 X 4 1/4™ PN R181"
"ROUND SHANK SCREW 3/16 X 7 5/8™ PN R3164"
"ROUND SHANK SCREW 3/16 X 9 5/8""PN R3166"
"ROUND SHANK SCREW 3/32 X 5 1/4™ PN R3323"
"ROUND SHANK SCREW 5/32 X 7 5/8™PN R5325"
"SQU SHANK SCREW 3/8 X 12 1/2"" PN S-388"
"8QU SHANK SCREW 3/16 X 2 3/4"" PN S-3161"
"SQU SHANK SCREW 5/16 X 3 1/4™ PN $-5161"
"SQU SHANK SCREW 5/16 X 10 1/2"" PN S-5166"

"SCREW PHIL #0, 1/8™ X 4 5/8"" PN XST-100"

"SCREW PHIL #1, 3/16™ X 6 5/8"™ PN XST-101"
"SCREW, PHIL #1, 3/16™" X3 7/16™ PN SX-101"

"SCREW, PHIL #2 1/4™ X 8 1/8™ PN XST-102"
"SCREW, HEX SOCKET, SIZE 0.028 PN P18"
"SCREW, HEX SOCKET, SIZE 0.035 PN P19"
"NUTDRIVER, HOLLOW 3/16™ PN HS-6"
"NUTDRIVER, HOLLOW 1/4™ PN HS-8"
"NUTDRIVER, HOLLOW 5/16™ PN HS-10"
"NUTDRIVER, HOLLOW 11/32™ PN HS-11"
"NUTDRIVER, HOLLOW 3/8"™ PN HS-12"
"NUTDRIVER, HOLLOW 7/16™ PN HS-14"

- "NUTDRIVER, HOLLOW 1/2™ PN HS-16"

"NUTDRIVER, HOLLOW 9/16™ PN HS-18"
"NUTDRIVER, MAGNETIZED 5/16™ PN 10-M"
"NUTDRIVER, MAGNETIZED 1/4™ PN 8-M"
"NUTDRIVER, MIDGET 3/8™ PN P-12"
"NUTDRIVER, MIDGET 3/32"" PN P-3"
"NUTDRIVER, MIDGET 1/8"" PN P-4"
"NUTDRIVER, MIDGET 5/32™ PN P-5"
"NUTDRIVER, MIDGET 3/16™ PN P-6"
"NUTDRIVER, MIDGET 7/32™ PN P-7"
"NUTDRIVER, MIDGET 1/4™ PN P-8"
"NUTDRIVER, MIDGET 9/32™ PN P-9"
"NUTDRIVER, MIDGET 5/16™ PN P-10"
"NUTDRIVER, MIDGET 11/32"" PN P-11"
"HANDLE, TORQUE AMPLIFIER P/N TA-2"
"CASE, TOOL"

"WRENCH, OPEN END 1 1/16™ X 1 1/4™
"WRENCH, OPEN END 1™ X7/8™"
"WRENCH, OPEN END  13/16 X 7/8""
"WRENCH, OPEN END"  11/16™ X 3/4™"
"WRENCH, OPEN END 9/16 X 5/8™
"WRENCH, OPEN END  5/16™ X 9/32""
"WRENCH, OPENEND - 7/16™ X 1/2™
"WRENCH, OPEN END, Box 3/8™ X 3/8™
FLASHLIGHT

ALIGNMENT TOOL (FLUKE)

2
Modification A00029

57

49
50
51
52
53
54
55
56

58
59
60
61
62
63
64
65

. 66

67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
91
92
93
94
95
96
97

Aug. 17,99

ITEMNO

=4 - 299




